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SUMMARY 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-05475-1-5). The latest updated AU-RMP (third revision) 
is being considered as a Succession 3 evaluation as part of submission PM-2022-054 75-
1-5. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the need for prescribers to complete mandatory training and receive 

certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is 
on the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1,2,3 

identified risks Method failure ✓ - ✓ ✓1,2,3 

Cardiac disorders ✓ - ✓ ✓2,3 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2,3 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2,3 

malformations) 

Potential interaction with CYP3A4 
✓ 

-
✓ ✓3 

inhibitors or inducers 

Potential interaction with products 
✓ 

-
✓ ✓3 

interacting with the glucocorticoid receptor 

Induced bronchial asthma ✓ - ✓ ✓3 

Effects in lactating women ✓ - ✓ ✓3 

Effects in women with impaired liver 
✓ 

-
✓ ✓3 

function 

Effects in women with impaired renal 
✓ 

-
✓ ✓3 

function 

Effects in women with malnutrition ✓ - ✓ ✓3 

3 
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Incorrect determination of gestational age  –  3 
Potential for missed ectopic pregnancy  –  2,3 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  – 

 3 

Potential for loss to follow-up  –  – 
Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

 

– 

 3 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 –  2,3 

1 Black box warning 
2 Patient Information and Consent Agreement form 
3 Physician education 

 
 

• The sponsor has updated the summary of safety concerns in line with recommendations 
by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. 
The summary of safety concerns is considered acceptable from an RMP perspective.  

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
The sponsor does not propose any additional pharmacovigilance activities. The sponsor 
is requested to include planned Canadian-specific post-market study in the AU-RMP as 
the outcomes are applicable to Australia.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification and recertification, pharmacist registration and a Sponsor-
provided 24 hours aftercare service.  Additional risk minimisation activities will consist 
of a black box warning, Patient Information and Consent Agreement form, and physician 
education materials. The proposed risk minimisation plan aligns with that in Canada. 
The RMP evaluator has noted the post-market experience with MS-2 Step, its well-
established safety profile, and existing safety frameworks in place. The RMP evaluator 
has also noted the importance of timely access of this medicine in terms of patient-
safety and the need to remove requirements that hinder patient access to reproductive 
services. The sponsor is requested to keep educational materials in the AU-RMP as 
these will continue to be made available to prescribers and dispensers.  
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1. OUTCOME OF THE EVALUATION 

1.1. RECOMMENDATIONS TO THE SPONSOR  

The updated AU-RMP (version 4.0, dated 17 February 2023, DLP 31 May 2022) and revised 
additional risk minimisation materials has been considered.  

The recommendations made in the initial evaluation, along with consideration of the sponsor 
response, are located in Section 6.1. 

There are 9 new recommendations after Succession 3 evaluation. Recommendation 19 and 20 
are for the TGA delegate/clinical evaluator. 

Recommendation 12. The sponsor has submitted the updated RMP version 4.0 (dated 17 
February 2023). This RMP has the same version number with a different date from version 
4.0 (dated 13 January 2023). To avoid confusion, for future submissions, the sponsor 
should update the version number and date for each revision.  

Recommendation 13. The findings from the Canadian Phase IV study are applicable to Australia 
and should be included in the AU-RMP as an additional pharmacovigilance activity. The 
sponsor should include planned submission dates of study reports. When available a 
revised RMP which considers the completed study outcomes should be submitted to the 
TGA for review. 

Recommendation 14. Further changes to Section V.3 Summary (table) of risk minimisation 
measures of the AU-RMP, are required:  

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 
follow-up’ are missing and need to be added 

Recommendation 15. Changes to Table 11 in Section V.1 of the AU-RMP are required: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is 
considered additional risk minimisation.  

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential 
safety risks in vulnerable groups including women in regional and remote areas of 
Australia, who may be particularly at risk of being lost to follow-up’ are missing and 
need to be added 

Recommendation 16. The Educational program material has been removed from the AU-RMP 
with the proposed removal of mandatory training program and certification for prescribers. 
However, it is noted that the sponsor will continue to provide access to prescriber training 
to support the education of prescribers. Physician education and Patient Information and 
Consent Agreement form are listed as additional risk minimisation measures in the AU-RMP 
and these materials should be appended to the AU-RMP. Further, the sponsor should ensure 
prescribers (and dispensers) are made aware of the availability of MS-2 Step training 
materials and how to access these.   
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Recommendation 17. In Section 3.6 of the training manual provided in Succession 2, the 
sponsor should make the minor editorial change of “administration” to “administered 

Recommendation 18. The advice on 24-hour phone service is also provided in the Consumer 
Medicine Information (CMI). The sponsor should submit the updated CMI to ensure 
consistent information in the RMP, Product Information (PI), and CMI.  

Recommendation 19. This is a recommendation for the TGA delegate/clinical evaluator. The 
requirement for prescriber certification is included in the approved PI. The sponsor has 
advised that it will remove this requirement and submit the updated PI following the 
completion of round 1 evaluation. From the RMP perspective, assessing prescriber 
competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from 
the clinical perspective, and whether advisory committee advice is needed.    

Recommendation 20. This is a recommendation for the TGA delegate/clinical evaluator. The 
provision of 24-hour phone service for patients is included in the approved PI. The sponsor 
has advised that it will remove this service and submit updated PI following the completion 
of round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability 
to access 24-hour emergency care’. This would ensure timely access to urgent medical 
attention and intervention. Therefore, the removal of 24-hour phone service is acceptable 
from the RMP perspective. It is recommended that the delegate/clinical evaluator considers 
the proposed PI change from the clinical perspective, in particular, whether and how much 
value the 24-hour phone service adds to patient safety outcomes.  

 

1.2. WORDING FOR CONDITIONS OF REGISTRATION 

Any changes to which the sponsor has agreed should be included in a revised RMP and ASA. 
However, irrespective of whether or not they are included in the currently available version of 
the RMP document, the agreed changes become part of the risk management system.  

The suggested wording is:  

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.0, dated 17 
February 2023, data lock point 31 May 2022), included with submission PM-2022-05475-
1-5, to be revised to the satisfaction of the TGA, and any subsequent revisions, as agreed 
with the TGA will be implemented in Australia. 
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2. BACKGROUND 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. The 
sponsor provided revised Education Program material (included as Appendix 1) with 
this submission. A revisedAU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 
2022) was provided with the sponsor's response to RMP evaluator's recommendations 
dated 13 January 2023. On 20 February 2023, the sponsor submitted further changes in 
AU-RMP version 4.0 (dated 17 February 2023; DLP 31 May 2022) which has been 
linked to the Category 1, Type J application (PM-2022-05475-1-5). The latest updated 
AU-RMP (third revision) is being considered as a Succession 3 evaluation as part of 
submission PM-2022-05475-1-5. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the requirement for prescribers to complete mandatory training and 

receive certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• This RMP update is linked to the Category 1, Type J application (PM-2022-05475-1-5) 
that is currently under evaluation due to accompanying changes warranted to the 
Australian Product Information to support the changes to the risk minimisation plan. 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

3. CHANGES TO THE SUMMARY OF SAFETY CONCERNS AND PHARMACOVIGILANCE 
/ RISK MINIMISATION ACTIVITIES 

The changes to safety concerns and/or activities since the previous RMP evaluation of AU
RMP Version 03 (dated 13 November 2014; DLP 28 April 2013) are presented in the table 
below (~trikethreHgh text indicates risks that have been removed and bold text indicates 
new/ changed risks) : 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Bleeebag + J + ,,.,.,4,:i,, 

identified risks Infection, toxic shock syndrome ✓ _ 1 ✓ ✓2,3,4.-S,6 

Method failure ✓ _ 1 ✓ ✓2,3,4.-S,6 

Y~ePifte eeft~Paef:iefts ,, ePettftt3iRg + J + ~ 

Y~ePifte iRfeef:ieft Eefteleete~Pit:is, 13el:l'rie J 
+ + ~ 

iH~amma~eF,' Elisease3 

~la~see, ~1etfti~iftg + J + ~ 

QiaFFRsea + J + +3,S,6 
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H~ea!ftsteft 

Slttft t'asltes, ttt'l;teat'tal 

Cardiac disorders 
Important Inadvertent pregnancy exposure and risk of 
potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
malformations) 

Potential interaction with CYP3A4 
inhibitors or inducers 

Potential interaction with products 
interacting with the glucocorticoid receptor 

Se·ret'e astlttBa ttfteefttt'ellea er tt'eatffleftt 
Induced bronchial asthma 
Effects in lactating women 

Effects in women with impaired liver 
function 

Effects in women with impaired renal 
function 

Effects in women with malnutrition 

Incorrect determination of gestational 
age 

Potential for missed ectopic pregnancy 

Potential for postnatal developmental delay 

Potential for off-label use beyond the first 
trimester 

Potential for loss to follow-up 

Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

Missing Inherited porphyria 
information Theoretical interaction with NSAIDs 

Potential interaction with products 
interacting with the progesterone receptor 

Use in adolescents 

Pharmacological Risks related to the use of prostaglandin 
class effect 

• Pest R'laFl1etiAg s1:1r.•eillaAee st1:1ely (completed) 
2 Black box warning 
3 Patient Information and Consent Agreement form 
4 013tieAal ~~4~ iellew 1:113 teJ1t R'lessage 
• 2 4 Aeur Aurse eker eere eall seF¥iee 
6 Physician education 

A clean SOSC table is provided below: 

Summary of safety concerns 

Important Infection, toxic shock syndrome 
identified risks Method failure 

9 

Updated AU-RMP Version: 4.0 

+ J + ~ 

+ J + ~ 

✓ _ 1 ✓ ✓3M 

-
✓ ✓ ✓3 .... 6 

-
✓ ✓ ✓3.-S,6 

-
✓ ✓ ✓6 

-
✓ ✓ ✓6 

-
✓ ✓ ✓6 

✓ - ✓ ✓6 

-
✓ ✓ ✓6 

-
✓ ✓ ✓6 

✓ - ✓ ✓6 

-
✓ ✓ ✓6 

✓ - ✓ ✓3.~ 

✓ - ✓ -

-
✓ ✓ ✓6 

✓ - ✓ -

-

✓ ✓ ✓6 

✓ - - -

✓ - - -

- - -
✓ 

✓ - - -

- ✓ ✓3.M 
✓ 

Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

✓ - ✓ ✓1,2,3 

✓ - ✓ ✓1,2,3 
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Cardiac disorders  –  2,3 
Important 
potential risks 

Inadvertent pregnancy exposure and risk of 
incomplete abortion with severe bleeding  – 

 2,3 

Inadvertent pregnancy exposure (risk of 
malformations)  – 

 2,3 

Potential interaction with CYP3A4 
inhibitors or inducers  – 

 3 

Potential interaction with products 
interacting with the glucocorticoid receptor  – 

 3 

Induced bronchial asthma  –  3 
Effects in lactating women  –  3 
Effects in women with impaired liver 
function  – 

 3 

Effects in women with impaired renal 
function  – 

 3 

Effects in women with malnutrition  –  3 
Incorrect determination of gestational age  –  3 
Potential for missed ectopic pregnancy  –  2,3 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  – 

 3 

Potential for loss to follow-up  –  – 
Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

 

– 

 3 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 –  2,3 

1 Black box warning 
2 Patient Information and Consent Agreement  
3 Physician education 
 
The sponsor has submitted the updated RMP version 4.0 (dated 17 February 2023). This RMP 
has the same version number with a different date from version 4.0 (dated 13 January 2023). 
To avoid confusion, for future submissions, the sponsor should update the version number and 
date for each revision. 
 

3.1. SUMMARY OF CHANGES TO THE SOSC 

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 
following new safety concerns have been added to the SoSC to align with the Canadian RMP 
(e004967 (0009-) - Attachment 1 - Canadian RMP) and the PI: 

• important identified risk - cardiac disorders 

• important potential risk - incorrect determination of gestational age 
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3.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC  

The Canadian RMP (dated 27 August 2020) was used as the reference RMP in the sponsor’s 
Periodic Benefit-Risk Evaluation Report (PBRER) for mifepristone and misoprostol combipack 
presentations, covering 01 June 2021 to 31 May 2022 (D22-6031778). The SoSC in the current 
Canadian RMP: 

 

There are significant differences between the Canadian and Australian RMP.  

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 
below differences with the Canadian RMP (dated 27 August 2020) remain: 

• Potential risks: induced bronchial asthma (in contrast with severe asthma 
uncontrolled by treatment), complication arising from the use in undiagnosed 
ectopic pregnancy.  

• Missing information: patients with renal, hepatic or cardiac impairment.  

Potential risk of ‘complication arising from the use in undiagnosed ectopic pregnancy’ is 
considered to be captured by ‘Potential for missed ectopic pregnancy’ included in the AU-RMP. 
This is satisfactory.  

Missing information of ‘patients with renal, hepatic or cardiac impairment’ is in part captured 
by potential risks ‘Effects in women with impaired liver function’ and ‘Effects in women with 
impaired renal function’. Given the classification of cardiac disorders as an important identified 
risk, and associated warnings in the PI to use with caution in women with risk factors for 
cardiovascular disease or established cardiovascular disease, this is satisfactory. 

Use in pregnant subjects is not listed in the AU-RMP as missing information. This is satisfactory. 

The sponsor should be asked to provide reasons on the difference in potential risk of ‘induced 
bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.      

The sponsor should also be reminded to routinely review the safety concerns in the AU-RMP to 
ensure it reflects up-to-date safety information. Taking into account the product’s reasonable 
marketing experience (as single ingredient and as combination pack), as well as the fact no 
additional pharmacovigilance activity is planned to further characterise the risks, the sponsor 
should evaluate whether any safety concerns can be removed. Further, in the absence of an EU-
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RMP, any changes to international RMPs should be assessed to determine whether similar 
updates are warranted in Australia. 

The sponsor is requested to provide a description of the process for maintenance of the AU
RMP ( e.g. standard operating procedure document). 

3.3. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION - SUCCESSION 2 & 3 

Changes from AU RMP version 03 to version 4.0 RMP evaluator comment 

Removed the following important identified risks: This aligns with the Canadian RMP. . Bleeding . Contractions/ cramping . Uterine infection . Nausea and vomiting . Diarrhoea . Hypotension . Skin rashes / urticaria 

Important potential risk "Severe asthma This aligns with the Canadian RMP. 
uncontrolled by treatment" changed to "Induced 
bronchial asthma" 

There were no further changes to the safety specification between AU-RMP version 4.0 ( dated 
13 January 2023; OLP 31 May 2022) andAU-RMP version 4.0 (dated 17 February 2023; OLP 31 
May2022). 

The sponsor has noted that AU-RMP also has further potential risks that are not included in the 
Canadian RMP, or risks that are presented slightly differently. 

3.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC- SUCCESSION 2 & 3 

The summary of safety concerns is considered acceptable from an RMP perspective. 

It is acknowledged that the sponsor has committed to ensuring that any future changes that are 
made to Canadian RMP will be assessed to determine whether the same updates are also 
warranted in Australia. 

4. PHARMACOVIGILANCE PLAN 

4.1. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN 

The post marketing surveillance study of use of mifepristone/mifepristol for early medical 
abortion within MSIA clinics is now completed. Section III.2 and Section SIii has been updated 
to capture this. 

4.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN 

Information regarding the study should be removed from the pharmacovigilance plan in the 
RMP since final study report/results have been submitted to the TGA for assessment. The study 
should also be deleted as an additional pharmacovigilance activity in Section V.3 in AU-RMP. 
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4.3. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - SUCCESSION 2 & 3 

The completed study has been removed from the pharmacovigilance plan in the updated AU 
RMP, as requested. 

There were no changes to pharmacovigilance plan submitted in Succession 3. 

4.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - SUCCESSION 

2&3 

There are no additional pharmacovigilance activities in the AU RMP. It is noted that the 
Canadian RMP includes a planned Canadian-specific post-market study: 

Planned 
Safety Concern Additional activity Proposed actions/ outcomes submission 

date 

Planned studies 
---------------------------------

Method failure, Canadian Phase IV A Phase IV Multi-Centre Prospective TBD 
Infection, toxic study Study on the Safety of Combination 

shock syndrome, Mifepristone/ Misoprostol for Medical 
cardiac Abortion Under 63 Days Gestation 

disorders, Among Canadian Women 
Inadvertent risk 

of pregnancy, Primary objective: To determine rate 
induced of surgical aspiration, for any reason, 

bronchial within 21 days following medical 
asthma, abortion with combination 

incorrect mifepristone / misoprostol 
determination of 
gestational age, 

Potential for 
missed ectopic 

pregnancy 

The findings from the above study are applicable to Australia and should be included in the AU
RMP. The sponsor should include planned submission dates of study reports. 

When available a revised RMP which considers the completed study outcomes should be 
submitted to the TGA for review. 

5. RISK MINIMISATION PLAN 

5.1. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN 

The sponsor proposes to remove from the risk minimisation plan: 

• the requirement for pharmacist registration to dispense the product 

• the requirement for re-certification training for prescribers. 
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5.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN 

Detailed evidence/justification to support these proposals have not been provided. The 
sponsor should provide discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available 
compared to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-
certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Given the reasonable worldwide marketing experience with mifepristone and mifepristol (IBD 
28 June 1984 for misoprostol, 29 December 2010 for mifepristone, and MS-2 Step first 
registered in Australia 04 June 2014), the safety profile is considered well established. Clinical 
practice and understanding, along with the other additional risk minimisation activities in 
place, are likely adequate to manage the risks. It is acknowledged that the timeliness of access 
is essential and corresponds to effectiveness of the product. Final decision on the proposed 
changes to the risk minimisation plan will be made after review of the sponsor’s response.  

The sponsor has proposed that ‘once registered and certified no re-registration or re-
certification is required’ for prescribers. It is assumed that this re-certification refers to the 
periodic renewal of the certificate for the purpose of knowledge maintenance. The sponsor 
should provide clarification in the RMP on whether and how it plans to inform prescribers of 
the updated safety information when new evidence becomes available.  

The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to ensure 
that ‘distribution of MS-2-Step is controlled and monitored. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should 
note, according to the EMA GVP Module XVI, controlled distribution and controlled access 
programs are different measures that serve different purposes1.  

Further, the sponsor should amend Section V.3 Summary (table) of risk minimisation measures 
as follows:  

• Completed post-marketing surveillance study is still listed as an additional 
pharmacovigilance activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this 
is considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for 
potential risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential 
interaction with products interacting with the glucocorticoid receptor, Severe asthma 

 
1EMA Guideline on good pharmacovigilance practices Module XVI, dated 28 March 2017, EMA/204715/2012 Rev 2,    
https://www.ema.europa.eu/en/documents/scientific-guideline/guideline-good-pharmacovigilance-practices-
module-xvi-risk-minimisation-measures-selection-tools_en-3.pdf 
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uncontrolled by treatment, Incorrect determination of gestational age – this should be 
revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

5.3. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – SUCCESSION 2 & 3 

The sponsor has submitted additional changes to the risk minimisation plan in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022). In summary, the following changes to the risk 
minimisation plan are proposed (new in bold):  

• To remove the requirement for pharmacists to be registered to be able to dispense the 
product.  

• To remove the requirement for prescriber recertification.  

• To remove the requirement for prescribers to complete mandatory training and 
receive certification to be able to prescribe the product.  

• To remove the requirement for a Sponsor provided 24 hours aftercare service 

As the requirement for prescriber certification and 24-hour phone service are included in the 
PI, the sponsor has advised that it will remove these and submit the updated PI following the 
completion of round 1 evaluation2.  

The sponsor states that this would align the MS-2 Step RMP with the expectations of RMPs of 
the majority of medicines registered with the TGA, and with expectations around prescriber 
competency for a medicine that has been in-market for many years with hundreds of thousands 
Australian women having been prescribed MS-2 Step since it was first registered over 8 years 
ago.  

The information in the AU-RMP regarding restricted distribution has been deleted with the 
proposed removal of mandatory training program and certification for prescribers.  

5.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – 
SUCCESSION 2 & 3 

The Sponsor has amended Section V.3 Summary of risk minimisation measures (table) in 
accordance with the above requested changes. However, further changes are required: 

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 
follow-up’ are missing and need to be added 

Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is 
considered additional risk minimisation 

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential 
safety risks in vulnerable groups including women in regional and remote areas of 

 
2 e004967 (0009-) - Cover Letter - 2023-02 Cat 1, Type J, RMP 
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Australia, who may be particularly at risk of being lost to follow-up’ are missing and 
need to be added 

Misoprostol was first approved in Australia on 7 July 1993, mifepristone on 29 August 2012 
and MS-2 Step was registered on 4 June 2014. Given the post-market experience with MS-2 Step 
in Australia and worldwide, the product’s safety profile is well-established. Safety concerns in 
the SOSC have been removed with this AU-RMP update, which still includes additional potential 
risks to the Canadian RMP.  

Furthermore, it is reasonable to expect that prescribers and dispensers have a level of clinical 
knowledge of MS-2 Step, or be able to refer to resources available (e.g. the PI) to ensure safe 
and effective use as like any other medicine. The sponsor will also continue to make the MS-2 
Step training materials available to both prescribers and dispensers so that skill levels can be 
maintained. The patient information and consent form should continue to be implemented.  

The sponsor has informed that based on the latest available data in 2020, less than 20% of 
pharmacists are registered in Australia to dispense MS-2 Step (see Section 6.1, 
Recommendation 6). As indicated, this presents a patient-safety risk of delayed access to 
medication, particularly in regional and rural areas as well as for patients whose gestation is 
approaching the upper limit of MS-2 Step’s registered indication.    

It is noted that in Australia, there is a government funded service available - healthdirect 
hotline – which provides 24-hour/7-day health advice from a registered nurse. Moreover, 
distribution of MS-2 Step will be tracked via general pathways of PBS Authority prescription 
and PBS dispensing and safety concerns will continue to be monitored by the sponsor under 
routine pharmacovigilance and reported as necessary as specified in Pharmacovigilance 
responsibilities of medicine sponsors: Australian recommendations and requirements. The sponsor 
may also be requested to provide a PSUR to the TGA at any time.  

The sponsor has pointed out that internationally, in Canada, since 2017 registration of health 
professionals with Celopharma is no longer required in order to prescribe or dispense 
Mifeqymiso3. The sponsor states no adverse safety signals or additional risk minimisation 
activities identified in Canada with this change to a broader access regimen. It was noted in the 
Canadian Monograph for Mifeqymiso4, it is stated that “Mifegymiso should be prescribed by 
health professionals with adequate knowledge of medical abortion and/or who have completed a 
Mifegymiso education program”.  

The RMP evaluator has noted the need to remove requirements that hinder patient access to 
reproductive services. The evaluator has also noted different risk mitigation strategies 
employed by different comparable overseas regulators.  

The US FDA has reviewed and finalised the Risk Evaluation and Mitigation Strategies (REMS) 
for mifepristone on 3 January 2023. The REMS lists ‘requiring healthcare providers who 

 
3 MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product Monograph and Risk Management 
Plan, accessed 23 February 2023, MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product 
Monograph and Risk Management Plan - Canada.ca 
4 MIFEGYMISO (mifepristone and misoprostol tablets) Canadian Product Monograph, accessed 23 February 2023, 
00050659.PDF (hres.ca) 
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prescribe mifepristone to be certified in the Mifepristone REMS Program’ as a goal of the 
REMS5.  

The RMP evaluator has noted that the advice on 24-hour phone service is also provided in the 
Australian Consumer Medicine Information (CMI). The sponsor should submit the updated CMI 
to ensure consistent information in the RMP, PI, and CMI.  

The requirement for prescriber certification is included in the Australian Product Information 
(PI). The sponsor has advised that it will remove this requirement and submit the updated PI 
following the completion of round 1 evaluation. From the RMP perspective, assessing 
prescriber competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the 
clinical perspective, and whether advisory committee advice is needed.    

The provision of 24-hour phone service for patients is included in the PI. The sponsor has 
advised that it will remove this service and submit updated PI following the completion of 
round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability to 
access 24-hour emergency care’. This would ensure timely access to urgent medical attention 
and intervention. Therefore, the removal of 24-hour phone service is acceptable from the RMP 
perspective. It is recommended that the delegate/clinical evaluator considers the proposed PI 
change from the clinical perspective, in particular, whether and how much value the 24-hour 
phone service adds to patient safety outcomes.  

5.5. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS OF ADDITIONAL RISK MINIMISATION 
ACTIVITIES 

Additional risk minimisation activities consist of a black box warning, Patient Information and 
Consent Agreement, and physician education.  

This is considered sufficient based on the above discussion. 

5.6. PRODUCT LABELLING  

5.6.1. Product Information 

The sponsor should confirm whether the new data from the completed post-market 
surveillance study study added to Section SIII (Clinical trial exposure) of the AU-RMP version 
0.4 (and Section 3.6 of Annex 1.1) will be added to the Australian PI:  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes 
International clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 
and 30 September 2015, patients were administered 200 mg mifepristone orally in-clinic, 
followed 24- 48 hours later by 800 micrograms of misoprostol buccally, self-administered at 
home. Method success was defined as complete abortion not requiring surgical intervention. 
Follow up information was available for 13,078 (87.2%) of the total cohort. Medical abortion 
was successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and 
gestational ages were associated (P < 0.001) with a slight increase in method failure. There 
were 674 serious adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) 

 
5 US FDA approved REMS for mifepristone, accessed on 24 February 2023, 
https://www.accessdata.fda.gov/scripts/cder/rems/index.cfm?event=RemsDetails.page&REMS=390  
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and haemorrhage (17; 0.13%) were rare. One death was recorded (<0.01%); however, an 
association between EMA and cause of death, necrotising pneumonia, was not established.  

Moreover, the sponsor should make a minor editorial change (in bold). 

Succession 2 update 

The sponsor has confirmed in their response that the Australian PI will be updated with the 
completed post-market surveillance study data as part of the next submitted Category 1, Type J 
application (see Section 6.1, Recommendation 4).  

5.6.2. Consumer Medicine Information  

The sponsor should ensure any PI updates are captured in the CMI where applicable.  

5.7. ADDITIONAL RISK MINIMISATION MATERIALS 

The sponsor submitted revised Educational Program material (with tracked changes) with the 
AU-RMP update submission (as Annex 1; D22-6187939).  There were mostly editorial changes 
to reflect current approved indication and current practices, as well as inclusion of current post 
marketing data. Of note, the refresher materials have been removed from the package.  

In the training manual (Annex 1.1), the sponsor included interim information regarding a 
pending TGA application to remove PI precautions regarding rhesus alloimmunisation to align 
with current Australian and International guidelines. It was recommended that the sponsor 
only incorporate advice that has been approved.  

Succession 2&3 update 

At Succession 2, the sponsor had submitted an updated training manual with the requested 
changes with their response.  

At Succession 3, the Educational program material has been removed from the AU-RMP with 
the proposed removal of mandatory training program and certification for prescribers. 
However, it is noted that the sponsor will continue to provide access to prescriber training to 
support the education of prescribers. Physician education and Patient Information and Consent 
Agreement are listed as additional risk minimisation measures in the AU-RMP and these 
materials should be appended to the AU-RMP. Further, the sponsor should ensure prescribers 
(and dispensers) are made aware of the availability of MS-2 Step training materials and how to 
access these.   

The sponsor should make the minor editorial change to Section 3.6 of the training manual to 
amend “administration” to “administered” (see Section 5.5.1). 

6. EVALUATION OF SPONSOR RESPONSE  

6.1. RECONCILIATION OF RECOMMENDATIONS SENT 13 DECEMBER 2022 

The sponsor’s response, dated 13 January 2023, can be found on 

TRIM D23-5035315  

Docubridge e004967 (0008-) - Response - 2023-01 Response to RFI 
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The sponsor has provided and updated AU-RMP version 4.0 (dated 13 January 2023, DLP 31 
May 2022) with their response.  

Recommendation 1: The sponsor is requested to provide reasons on the difference in potential risk of 
‘induced bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.     

Sponsor’s response: The Sponsor proposes to update the potential risk of ‘severe asthma uncontrolled by 
treatment’ to ‘induced bronchial asthma’. As currently detailed in the AU-RMP, bronchospasm may occur 
with some prostaglandins and prostaglandin analogues. The possibility should be borne in mind in patients 
with a history of asthma. 
The potential risk ‘induced bronchial asthma’ is currently included in the Canadian RMP and is targeted for 
review and safety surveillance as part of the annual PBRER (reports of induced bronchial asthma are 
identified using a prespecified list of preferred terms in MedDRA version 16.0). 
A copy of the proposed updated AU-RMP has been provided in Module 1.8. 

RMP evaluator comment: The important potential risk of ‘severe asthma uncontrolled by 
treatment’ has been replaced with ‘induced bronchial asthma’ in line with Canadian RMP in the 
updated AU-RMP. This is acceptable.  
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Recommendation 2: The sponsor is requested to provide a description of the process for maintenance of 
the AU-RMP (e.g. standard operating procedure document).  
In accordance with the guidance on Risk management plans for medicines and biologicals throughout the 
lifecycle of the product, RMPs must be maintained to incorporate new safety information. Any significant 
updates are required to be submitted to the TGA for evaluation within a timely manner. In accordance 
with the Pharmacovigilance Guidelines, sponsors should have processes in place (with well-defined 
responsibilities, requirements and timelines) to ensure they comply with their post-approval 
commitments.  
Further, the sponsor is reminded to routinely review the safety concerns in the AU-RMP to ensure it 
reflects up-to-date safety information. Taking into account the product’s reasonable marketing 
experience (as single ingredient and as combination pack), as well as the fact no additional 
pharmacovigilance activity is planned to further characterise the risks, the sponsor should evaluate 
whether any safety concerns can be removed. Further, in the absence of an EU-RMP, any changes to 
international RMPs should be assessed to determine whether similar updates are warranted in Australia.  

Sponsor’s response: The maintenance of the AU-RMP is managed via agreements in place with their supplier 
(Linepharma International Limited). Specifically, the Safety Data Exchange Agreement (SDEA) held between 
MS Health Pty Ltd and Linepharma International Limited (supplier)includes the responsibilities relating to 
the AU-RMP. The SDEA specifies that the supplier coordinates an update to the RMP if a significant safety 
signal is detected, including immediate notification to MS Health of any significant safety issues. Following 
the receipt of a notification of a significant safety issue from the supplier, MS Health is then responsible for 
preparation and maintenance of the AU-RMP including any required submission to TGA (according to TGA 
guidelines including any specified timelines). MS Health is also responsible for implementation of any 
applicable risk minimisation measures. 
Additionally,  (the service provider) have a standard operating procedure in place for the 
management of safety information. This dictates that the updated AU RMP be submitted to the TGA in 
accordance with the TGA RMP guidelines. 
Further to the above, the Sponsor has reviewed the safety concerns listed within the AU-RMP and proposes to 
remove those that have a low risk in regard to the seriousness of the safety concern, a low risk to the 
individual patient and have minimal impact on public health. The following identified risks have therefore 
been removed as part of this response: 
• Bleeding 
• Contractions / cramping 
• Uterine infection 
• Nausea and vomiting 
• Diarrhoea 
• Hypotension 
• Skin rashes / urticaria 
A clean and annotated copy of the proposed AU-RMP has been provided in Module 1.8. 
In the absence of the EU-RMP, the Sponsor confirms that the safety concerns that are listed within the AU-
RMP and the changes proposed above, align with those detailed in the Canadian RMP (although it is noted 
that the AU RMP still includes additional potential risks over and above those that are included in the 
Canadian RMP, or presents these slightly differently). A copy of the Canadian RMP has been provided as 
Attachment 1 to this response. An assurance is provided that any future changes that are made to Canadian 
RMP with be assessed to determine whether the same updates are also warranted in Australia (as per the 
processes defined above). 

RMP evaluator comment: The sponsor’s commitment to assess future changes made to the 
Canadian RMP to determine whether similar updates are warranted in Australia is acknowledged. 
The sponsor’s proposal to remove the above important identified risks is consistent with the 
Canadian RMP and is acceptable.   

s47
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Recommendation 3: The sponsor should remove information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP as final study report/results have been 
submitted to the TGA for assessment. The study should also be deleted as an additional 
pharmacovigilance activity in Section V.3 in AU-RMP. 

Sponsor’s response: The sponsor has removed the information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP. The study has also been deleted as an 
additional pharmacovigilance activity in Sections III.2 and V.3 of the RMP. 

RMP evaluator comment: The AU RMP has been updated as requested.  

Recommendation 4: The sponsor should confirm whether the data from the completed post-market 
surveillance study added to Section SIII (Clinical trial exposure) of the AU-RMP version 0.4 (and Section 
3.6 of Annex 1.1) will be added to the Australian PI. 

Sponsor’s response: The sponsor confirms that they propose to update the Australian PI with the completed 
postmarket surveillance study data as part of the next submitted Category 1, Type J application 

RMP evaluator comment: Noted. This is acceptable. 

Recommendation 5: The sponsor should make the following minor editorial change (in bold): 
In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 September 
2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24- 48 hours later 
by 800 micrograms of misoprostol buccally, self-administered at home. Method success was defined 
as complete abortion not requiring surgical intervention. Follow up information was available for 
13,078 (87.2%) of the total cohort. Medical abortion was successful in 95.16% (12,445/13,078) of 
women with follow-up. Higher patient and gestational ages were associated (P < 0.001) with a 
slight increase in method failure. There were 674 serious adverse events (5.15%), mainly due to 
method failure. Infection (15; 0.11%) and haemorrhage (17; 0.13%) were rare. One death was 
recorded (<0.01%); however, an association between EMA and cause of death, necrotising 
pneumonia, was not established.  

Sponsor’s response: The sponsor has updated the RMP in accordance with the requested minor editorial 
amendment. A copy of the updated RMP has been provided in Module 1.8. 

RMP evaluator comment: The AU RMP has been updated as requested.  
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Recommendation 6: To support the proposals to remove requirements for prescriber recertification 
training and pharmacist registration, the sponsor should provide justification/discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available compared 
to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Sponsor’s response: As of December 2022, there are 5,472 pharmacists registered to provide MS-2 Step® to 
Australian patients. The most recent Dept of Health data (Allied Health factsheets) reports a total of 32,904 
pharmacists registered in Australia in 2020 (more recent data not available); indicating only ~17% of 
pharmacists are currently registered to dispense MS-2 Step to patients. 
The challenge of having less than 20% of pharmacists registered to dispense MS-2 Step presents a risk from a 
patient-safety perspective of delayed access to medication. This is especially so for patients in either regional 
and remote settings where there may not be an easily accessible registered pharmacist; as well as for 
patients whose gestation is approaching the upper limit of MS-2 Step’s registered indication and for whom 
timely access to MToP is even more critical. MS Health will continue to make the MS-2 Step training 
materials available to both prescribers and dispensers so that skill levels can be maintained, but removal of 
these specific requirements (prescriber recertification, dispenser registration) is expected to improve the 
ability of patients to receive timely access to their medication. 
MS Health notes that within the Canadian setting, since 2017 patients seeking a medical termination of 
pregnancy are dispensed an identically configured Mifepristone + Misoprostol composite pack by 
pharmacists who are not required to register prior to dispensing; or physicians who need to recertify. There 
have been no adverse safety signals or additional risk minimisation activities identified in Canada with this 
change to a broader access regimen. 

RMP evaluator comment: Noted. Considering the proposed removal of mandatory training 
program and certification of prescribers and dispensers, the sponsor should ensure prescribers 
and dispensers are aware of the availability of MS-2 Step training materials and how to access 
these.   

Recommendation 7: The sponsor has proposed that ‘once registered and certified no re-registration or 
recertification is required’ for prescribers. It is assumed that this re-certification refers to the periodic 
renewal of the certificate for the purpose of knowledge maintenance. The sponsor should provide 
clarification in the AU-RMP on whether and how it plans to inform prescribers of the updated safety 
information when new evidence becomes available. 

Sponsor’s response: The Sponsor confirms that re-certification refers to the periodic renewal of the 
certificate for the purpose of knowledge maintenance. 
The MS-2 Step composite pack product has been available in Australia for over 8 years (registered 4/6/2014, 
marketed 1/2/2015). The pack components (Mifepristone + Misoprostol) have been registered for the 
Medical Termination of Pregnancy in Australia (and globally) prior to this. The product’s characteristics, 
safety and AE profile are relatively well understood. There is no proposed change in the patient population 
as part of this application and as such, it is unlikely that a significant change to the product’s existing safety 
profile is going to be encountered. 
It is noted that prescribing Medical Practitioner’s must remain up-to-date on changes to the safety profile for 
any product that they prescribe. This information is communicated to prescribers via PI updates and notices 
on the TGA website (as appropriate). In the event of a significant change to the product safety profile and a 
need to rapidly disseminate information to prescribers, MS Health would utilise the channels mentioned 
above and also utilise the MS-2 Step prescriber database (which is being proposed to remain in place). MS 
Health proposes to continue to utilise the standard channels used for other registered medicines when 
providing updated information to prescribers. 

RMP evaluator comment: The sponsor’s response is acceptable.  
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Recommendation 8: The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to 
ensure that “distribution of MS-2-Step is controlled and monitored”. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should note, 
according to the EMA GVP Module XVI, controlled distribution and controlled access programs are 
different measures that serve different purposes. 
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Sponsor’s response: The European Medicines Agency (EMA) guidance; Guideline on good pharmacovigilance 
practices (GVP), Module XVI, Section XVI.B.2.2 states the following: 
“Since a controlled access programme has large implications for all stakeholders, the use of such a 
programme should be limited and should be guided by a clear therapeutic need for the product based on its 
demonstrated benefit” 
The sponsor’s proposed RMP amendments i.e. removing the need for prescriber recertification and removing 
the need for dispenser registration, is endeavouring to minimise impacts on patients who may otherwise 
struggle to access their medication in a timely manner. MS Health proposes to continue providing prescriber 
education and maintain the database of certified prescribers to act as a control on any potential product 
misuse or abuse. 
In addition to this, MS Health highlights the fact that it is the responsibility of the prescriber to ensure that 
they are compliant with relevant requirements to provide any therapeutic product e.g. they have completed 
any relevant training and have the required knowledge to prescribe the therapeutic product in question. 
With respect to the MS-2 Step product, an additional extra level of control is provided during the PBS-script 
approval process. The majority of MS-2 Step scripts are PBS-scripts; the approval process requires the 
prescriber to affirm that they are certified to prescribe. 
NB: this need to affirm certification exists regardless of whether the product is designated Authority 
Required or Streamlined Authority. 
Given the above, it is unlikely for additional restricted access controls to be required and MS Health 
highlights the fact that the impetus for removing the requirement for dispenser registration is to improve 
patient access. Especially those patients located in rural and/or remote settings; and those later in their 
gestation and for who the timely access to medication is critical (and can be more challenging). 
Within this context, the term “Restricted Access to MS-2 Step” (compared to the EMA GVP Module XVI 
definition, as provided below for ease of reference) may be inappropriate and appears to be a carryover from 
the preceding RMP document. The sponsor proposes amending this to “Restricted Distribution of MS-2 Step” 
as the product will continue to be distributed through controlled pharmaceutical supply chains; thus 
minimising the potential for product misuse or abuse. 
 
EMA GVP Definitions 
XVI.B.2.3.1. Controlled distribution system A controlled distribution system refers to the set of measures 
implemented to ensure that the stages of the distribution chain of a medicinal product are tracked up to the 
prescription and/or pharmacy dispensing the product. Orders and shipments of product from a single or 
multiple identified distribution points facilitate traceability of the product. For instance, this sort of 
measures could be considered for those products controlled in each country under the respective national 
legislations to prevent misuse and abuse of medicines. 
XVI.B.2.2. Controlled access programme A controlled access programme consists of interventions seeking to 
control access to a medicinal product beyond the level of control ensured by routine risk minimisation 
measures, i.e. the legal status. Since a controlled access programme has large implications for all 
stakeholders, the use of such a programme should be limited and should be guided by a clear therapeutic 
need for the product based on its demonstrated benefit (e.g. it treats a serious disease without alternative 
therapies; it treats patients who have failed on existing therapies), the nature of the associated risk (e.g. risk 
is lifethreatening), and the likelihood that this risk can be managed by such a programme. Therefore, 
controlled access should only be considered as a tool for minimising an important risk with significant public 
health or individual patient impact for a product with clearly demonstrated benefits but which would not 
otherwise be available without a programme where patient access is contingent on fulfilling one or more 
requirements prior to a product being prescribed or dispensed in order to assure its safe use. 
Examples of requirements that need to be fulfilled before the product is prescribed and/or dispensed and/or 
used in a controlled access programme are listed below (they may be included individually or in 
combination): • specific testing and/or examination of the patient to ensure compliance with strictly defined 
clinical criteria; • prescriber, dispenser and/or patient documenting their receipt and understanding of 
information on the serious risk of the product; • explicit procedures for systematic patient follow-up through 
enrolment in a specific data collection system e.g. patient registry; • medicines made available for dispensing 
only by pharmacies that are registered and approved to dispense the product. On occasions, a requirement 
to test or to monitor a patient in a specific way can also be used as a controlled access tool. For example, 

Document 1



Updated Risk Management Plan Evaluation Report for Mifepristone/Mifepristol (MS-2 Step)                                          Updated AU-RMP Version: 4.0 

25 
 

monitoring of the patient’s health status, laboratory values or other characteristic prior to and/or during 
treatment, e.g. electrocardiogram, liver function tests, regular blood tests, pregnancy tests (which can be 
part of a pregnancy prevention programme). Measures should be put in place to ensure that monitoring 
takes place according to the SmPC where this is critical to risk-benefit balance of the product. 

RMP evaluator comment: The section regarding restricted distribution has been removed with the 
proposed removal of mandatory training program and certification for prescribers.  

Recommendation 9: The sponsor should amend Section V.3 Summary (table) of risk minimisation 
measures as follows: 

• Completed post-marketing surveillance study is still listed as an additional pharmacovigilance 
activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this is 
considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for potential 
risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential interaction with 
products interacting with the glucocorticoid receptor, Severe asthma uncontrolled by treatment, 
Incorrect determination of gestational age – this should be revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

Sponsor’s response: The Sponsor has amended Section V.3 Summary (table) of risk minimisation measures in 
accordance with the above requested changes and in other sections as applicable. A copy of the update AU 
RMP has been provided in Module 1.8. 

RMP evaluator comment: Further changes to the table in Section V.3 are required: 
• Identified risk ‘Cardiac disorders’ is missing and needs to be added 
• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 

follow-up’ are missing and need to be added 
 
Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure. 
• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety 

risks in vulnerable groups including women in regional and remote areas of Australia, 
who may be particularly at risk of being lost to follow-up’ are missing and need to be 
added 

Recommendation 10: In the revised training manual (Annex 1.1), the sponsor has included interim 
information regarding a pending TGA application to remove PI precautions regarding rhesus 
alloimmunisation to align with current Australian and International guidelines. The sponsor should note, 
the content of additional risk minimisation materials, including training manual should always align with 
the approved PI and CMI. Updates to training materials should occur concurrently with, or following TGA 
approved PI changes. 

Sponsor’s response: The reference to the TGA application to remove PI precautions regarding rhesus 
alloimmunisation has been removed from the training manual Annex 1.1. An updated training manual 
(Annex 1.1) has been provided in Module 1.8. 

RMP evaluator comment: Reference to interim information regarding the pending TGA 
application (PM-2022-03010-1-5) has been removed from the training manual as requested.  
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Recommendation 11: The most recently evaluated AU-RMP was version 03 (dated 13 November 2014; 
DLP 28 April 2013). MS Health Pty Ltd has submitted updated AU-RMP version 0.4 (dated 24 November 
2022; DLP 31 May 2022) for MS-2 Step, noting that the EU-RMP is not available. Chronologically, going 
from Version 03 to 0.4 is confusing. The sponsor should consider amending the proposed version 
number. 

Sponsor’s response: The applicant inadvertently included 0.4 as the next sequential version. To avoid any 
further confusion (and subsequent errors), the version number has been updated to 4.0. 

RMP evaluator comment: Noted. The sponsor has submitted an updated AU-RMP version number 
4.0.  
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APPENDIX 1 – LIST OF ACRONYMS 

AE   Adverse Event 

ACM   Advisory Committee on Medicines 

AU-RMP  Australian Risk Management Plan 

CMI   Consumer Medicine Information 

DLP   Data Lock Point 

EMA   European Medicines Agency 

EU   European Union 

FDA   Food and Drug Administration 

MHRA   Medicines & Healthcare Products Regulatory Agency 

PI   Product Information 

PMAB   Prescription Medicines Authorisation Branch 

RMP   Risk Management Plan 

TGA   Therapeutic Goods Administration 
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SUMMARY 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-05475-1-5). At Round 2, the sponsor submitted updated 
AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 2022) with their S31 response 
dated 6 April 2023. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the need for prescribers to complete mandatory training and receive 

certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is 
on the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregna ncy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregna ncy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 
✓ 

-
✓ 

inhibitors or inducers 
-

Potential interaction with products 
✓ 

-
✓ 

interacting with the glucocorticoid receptor 
-

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver 
✓ 

-
✓ -

function 

Effects in women with impaired renal 
✓ 

-
✓ 

function 
-

Effects in women with malnutrition ✓ - ✓ -
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Incorrect determination of gestational age  –  – 
Potential for missed ectopic pregnancy  –  2 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  – 

 – 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 –  2 

1 Black box warning 
2 Patient Information and Consent Agreement form 

 
• The sponsor has updated the summary of safety concerns in line with recommendations 

by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. 
At Round 2, the sponsor has proposed to remove potential risk ‘Potential for loss to 
follow-up’ and this is acceptable from an RMP perspective. However, the sponsor has 
also removed potential risk ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of 
being lost to follow-up’, which is not supported as there are additional considerations to 
this risk with regards to access to further advice or treatment if follow-up does not 
occur.    

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
There is one additional pharmacovigilance activity – an ongoing Canadian post-market 
surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. Further 
changes to the pharmacovigilance plan in the AU-RMP is recommended.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification, pharmacist registration and a Sponsor-provided 24 hours 
aftercare service.  Additional risk minimisation activities will consist of a black box 
warning, inclusion of CMI and instruction insert in pack, and Patient Information and 
Consent Agreement form. The sponsor will continue to make educational materials 
available as support to prescribers and dispensers. The proposed risk minimisation 
plan aligns with that in Canada. The RMP evaluator has noted the post-market 
experience with MS-2 Step, its well-established safety profile, and existing safety 
frameworks in place. The RMP evaluator has also noted the importance of timely access 
of this medicine in terms of patient-safety and the need to remove requirements that 
hinder patient access to reproductive services. The proposed changes to the risk 
minimisation plan are acceptable from an RMP perspective. Further changes to the risk 
minimisation plan are recommended. The sponsor is also requested to include a copy of 
the Educational Program materials and Patient Information and Consent Agreement 
form in the appendix of the AU-RMP.  
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1. OUTCOME OF THE EVALUATION 

1.1. RECOMMENDATIONS TO THE SPONSOR – ROUND 2 

The updated AU-RMP (version 4.1, dated 5 April 2023, DLP 31 May 2022) has been considered.  

The recommendations made in the initial evaluation and Round 1 evaluation, along with 
consideration of the sponsor response, are located in Section 6.1 and 6.2 respectively. 

There are 2 outstanding recommendations after Round 2 evaluation: 

Outstanding Recommendation 13: The ongoing Canadian post-market surveillance study 
should also be added to the tables in Section III.3 (Table 10) and V.3 (Summary of risk 
minimization measures) as appropriate. Refer to the Canadian RMP to identify the safety 
concerns that will be addressed by this additional pharmacovigilance activity.  

It is acknowledged that the sponsor commits to submitting a revised RMP that considers 
completed study outcomes to the TGA when available. The sponsor should submit key 
findings from the study as an accompanying document. The full study report is only 
required upon TGA’s request. 

Outstanding Recommendation 14: The potential risk ‘Potential safety risks in vulnerable 
groups including women in regional and remote areas of Australia, who may be particularly 
at risk of being lost to follow-up’ should remain in the SOSC as there are additional 
considerations to this risk with regards to access to further advice or treatment if follow-up 
does not occur.  

Further, it is noted that this safety concern is not discussed in the PSUR, which uses the 
Canadian RMP as the reference document. It is requested that the sponsor provide an 
assessment of this safety concern with the PSUR submission expected August 2023.  This 
assessment may serve to support the removal of this safety concern (can be submitted as an 
RMP update). 

There are 2 new recommendations after Round 2 evaluation:  

Recommendation 21. The annotated AU-RMP version 4.1 (dated 5 April 2023) tracks all 
changes since the approved version 03 (dated 13 November 2014) i.e. marks changes from 
version 0.4 to the two subsequent versions 4.0 to version 4.1. To avoid confusion and for 
ease of evaluation, annotated documents should only track the changes made since the last 
submitted version. 

Recommendation 22.  The sponsor should make the following changes to the risk minimisation 
plan: 
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• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 
Summary of risk minimization measures (table; page 38) in the AU-RMP  

• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 
in Section V.1 of the AU-RMP 

• Append the Educational Program materials and Patient Information and Consent 
Agreement form to the AU-RMP 

• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text 
relating to the mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure 
healthcare professional website www.ms2step.com.au, or by calling the 
company directly. The Sponsor may change the restrictions on supply if in the 
future an effective control mechanism on prescriber access becomes possible 
via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website 
www.ms2step.com.au  

 

1.2. WORDING FOR CONDITIONS OF REGISTRATION 

Wording for conditions of registration will be provided once the outstanding RMP issues are 
addressed to the satisfaction of the TGA. 

1.3. ADVICE TO THE DELEGATE 

Recommendations 19 and 20 from Round 1 are for the TGA delegate/clinical evaluator:  

Recommendation 19. This is a recommendation for the TGA delegate/clinical evaluator. The 
requirement for prescriber certification is included in the approved PI. The sponsor has 
advised that it will remove this requirement and submit the updated PI following the 
completion of round 1 evaluation. From the RMP perspective, assessing prescriber 
competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from 
the clinical perspective, and whether advisory committee advice is needed.    

Recommendation 20. This is a recommendation for the TGA delegate/clinical evaluator. The 
provision of 24-hour phone service for patients is included in the approved PI. The sponsor 
has advised that it will remove this service and submit updated PI following the completion 
of round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability 
to access 24-hour emergency care’. This would ensure timely access to urgent medical 
attention and intervention. Therefore, the removal of 24-hour phone service is acceptable 
from the RMP perspective. It is recommended that the delegate/clinical evaluator considers 
the proposed PI change from the clinical perspective, in particular, whether and how much 
value the 24-hour phone service adds to patient safety outcomes.  
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The sponsor has provided a response to these (see in Section 6.2). 
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2. BACKGROUND 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. The 
sponsor provided revised Education Program material (included as Appendix 1) with 
this submission. A revisedAU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 
2022) was provided with the sponsor's response to RMP evaluator's recommendations 
dated 13 January 2023. On 20 February 2023, the sponsor submitted further changes in 
AU-RMP version 4.0 (dated 17 February 2023; DLP 31 May 2022) which has been 
linked to the Category 1, Type J application (PM-2022-05475-1-5). At Round 2, the 
sponsor submitted updated AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 
2022) with their S31 response dated 6 April 2023. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the requirement for prescribers to complete mandatory training and 

receive certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• This RMP update is linked to the Category 1, Type J application (PM-2022-05475-1-5) 
that is currently under evaluation due to accompanying changes warranted to the 
Australian Product Information to support the proposed changes to the risk 
minimisation plan. 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

3. CHANGES TO THE SUMMARY OF SAFETY CONCERNS AND 
PHARMACOVIGILANCE/ RISK MINIMISATION ACTIVITIES 

At Round 2, the changes to safety concerns and/ or activities proposed since the previous RMP 
evaluation of AU-RMP Version 03 (dated 13 November 2014; DLP 28 April 2013) are 
presented in the table below (~triketHrouga text indicates risks that have been removed and 
bold text indicates new/ changed risks) : 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important l!!leeEl¼Rg + -1 + , ,.2,3,4,5,6 

identified risks Infection, toxic shock syndrome ✓ _ 1 ✓ ✓2,3.~ 

Method failure ✓ _ 1 ✓ ✓2,3.~ 

Y~eRee eeRiFaetiieRs ,£ e1=am~ieg + J + ~ 

Y ~ePifte iRfeef:ieft EeHeleete~Pit:is, f'el:l'rie 

iH~ftfftffte~e"1 eUsease3 
+ 

J 
+ ~ 

~lar,:4sea, uemi~iRg + J + ~ 
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QiaPPheea 

H~0a!8Si08 

Slaa Fashes, Hf'l;ieaf'ial 

Cardiac disorders 
Important Inadvertent pregnancy exposure and risk of 
potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
malformations) 

Potential interaction with CYP3A4 
inhibitors or inducers 

Potential interaction with products 
interacting with the glucocorticoid receptor 

~exteFe asteraa URS0RtFellea s;r tFeatraeRt 

Induced bronchial asthma 
Effects in lactating women 

Effects in women with impaired liver 
function 

Effects in women with impaired renal 
function 

Effects in women with malnutrition 

Incorrect determination of gestational 
age 

Potential for missed ectopic pregnancy 

Potential for postnatal developmental delay 

Potential for off-label use beyond the first 
trimester 

Pe~eftaal fep less ~e feller,,. u~ 

Pe~eft~ial safe~ Pisles i f½ r,<ulftePEtale gpeu~s 
iRelwEliRg ui:emeR iR FegieRal aeel Feme~e 

aPeas ef,o,us~PEtlia, ~,'fte lfta;t ae ~aPaeulaPl;r 
a~ Pislt ef aeiftg les~ ~0 feller,, .. u~ 

Missing Inherited porphyria 
information Theoretical interaction with NSAIDs 

Potential interaction with products 
interacting with the progesterone receptor 

Use in adolescents 

Pharmacological Risks related to the use of prostaglandin 
class effect 

• Pe5t fl'laFIEetiflg 5t:1F't'eillaF1ee 5tt:1ely (completed) 
2 Black b ox warning 
3 Patient Information and Consent Agreement form 
4 013ti0F1al SMS ~0ll01,, t:113 teJEt fl'le55age 

¾ 24 Reur Rurce after eare eall sewiee 

• PRysiciaA eeJt:teatieA 

A clean SOSC table is provided below: 

Summary of safety concerns 

I Infection, toxic shock syndrome 

10 
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+ J + ~ 

+ J + ~ 

+ J + ~ 

✓ _ 1 ✓ ✓3.-... 

-
✓ ✓ ✓3,.,,. 

-
✓ ✓ ✓3.-... 

-
✓ ✓ ..µ 

-
✓ ✓ ..µ 

-
✓ ✓ ..µ 

✓ - ✓ ..µ 

-
✓ ✓ ..µ 

-
✓ ✓ ..µ 

✓ - ✓ ..µ 

-
✓ ✓ ..µ 

✓ - ✓ ✓3.~ 

✓ - ✓ -

-
✓ ✓ ..µ 

+ - + -
-

+ + ..µ 

✓ - - -
✓ - - -

- - -
✓ 

✓ - - -

- ✓ ✓3 .... 
✓ 

Pharmacovigilance Risk Minimisation 

Routine Additional Routine Additional 
✓ - ✓ ✓1,2 
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Important 
identified risks 

Method failure  –  1,2 
Cardiac disorders  –  2 

Important 
potential risks 

Inadvertent pregnancy exposure and risk of 
incomplete abortion with severe bleeding  – 

 2 

Inadvertent pregnancy exposure (risk of 
malformations)  – 

 2 

Potential interaction with CYP3A4 
inhibitors or inducers  – 

 – 

Potential interaction with products 
interacting with the glucocorticoid receptor  – 

 – 

Induced bronchial asthma  –  – 
Effects in lactating women  –  – 
Effects in women with impaired liver 
function  – 

 – 

Effects in women with impaired renal 
function  – 

 – 

Effects in women with malnutrition  –  – 
Incorrect determination of gestational age  –  – 
Potential for missed ectopic pregnancy  –  2 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  – 

 – 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 –  2 

1 Black box warning 
2 Patient Information and Consent Agreement  
 

3.1. SUMMARY OF CHANGES TO THE SOSC – INITIAL EVALUATION 

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 
following new safety concerns have been added to the SoSC to align with the Canadian RMP 
(e004967 (0009-) - Attachment 1 - Canadian RMP) and the PI: 

• important identified risk - cardiac disorders 

• important potential risk - incorrect determination of gestational age 

 

3.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC – INITIAL EVALUATION 

The Canadian RMP (dated 27 August 2020) was used as the reference RMP in the sponsor’s 
Periodic Benefit-Risk Evaluation Report (PBRER) for mifepristone and misoprostol combipack 
presentations, covering 01 June 2021 to 31 May 2022 (D22-6031778). The SoSC in the current 
Canadian RMP: 
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Identified risk: Method fa ilure 
Infection 
Toxic shock syndrome 
Cardiac disorders 

Potential r isk: Inadvert ent risk of pregnancy 
Induced bronchial asthma 
Incorrect determinat ion of gestat ional age 
Complication arising from the use in undiagnosed ectopic pregnancy 

Missing Information: Pregnant and lactat ing subjects 
Paediatric patients 
Geriatric pat ient s 
Pat ients w ith Renal, Hepatic or Cardiac Impairment 
Off Label use 

There are significant differences between the Canadian and Australian RMP. 

In the AU-RMP version 0.4 (dated 24 November 2022; OLP 31 May 2022) for MS-2 Step, the 

below differences with the Canadian RMP ( dated 27 August 2020) remain: 

• Potential risks: induced bronchial asthma (in contrast with severe asthma 
uncontrolled by treatment), complication arising from the use in undiagnosed 
ectopic pregnancy. 

• Missing information: patients with renal, hepatic or cardiac impairment 

Potential risk of 'complication arising from the use in undiagnosed ectopic pregnancy' is 
considered to be captured by 'Potential for missed ectopic pregnancy' included in the AU-RMP. 
This is satisfactory. 

Missing information of 'patients with renal, hepatic or cardiac impairment' is in part captured 
by potential risks 'Effects in women with impaired liver function' and 'Effects in women with 
impaired renal function'. Given the classification of cardiac disorders as an important identified 
risk, and associated warnings in the PI to use with caution in women with risk factors for 
cardiovascular disease or established cardiovascular disease, this is satisfactory. 

Use in pregnant subjects is not listed in the AU-RMP as missing information. This is satisfactory. 

The sponsor should be asked to provide reasons on the difference in potential risk of 'induced 
bronchial asthma' vs 'severe asthma uncontrolled by treatment'. 

The sponsor should also be reminded to routinely review the safety concerns in the AU-RMP to 
ensure it reflects up-to-date safety information. Taking into account the product's reasonable 
marketing experience ( as single ingredient and as combination pack), as well as the fact no 
additional pharmacovigilance activity is planned to further characterise the risks, the sponsor 
should evaluate whether any safety concerns can be removed. Further, in the absence of an EU
RMP, any changes to international RMPs should be assessed to determine whether similar 
updates are warranted in Australia. 

The sponsor is requested to provide a description of the process for maintenance of the AU
RMP ( e.g. standard operating procedure document). 

3.3. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION-SUCCESSION 2 & 3 (ROUND 1) 

Changes from AU RMP version 03 to version 4.0 RMP evaluator comment 
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Removed the following important identified risks: This aligns with the Canadian RMP. . Bleeding . Contractions/ cramping . Uterine infection . Nausea and vomiting . Diarrhoea . Hypotension . Skin rashes / urticaria 

Important potential risk "Severe asthma This aligns with the Canadian RMP. 
uncontrolled by treatment" changed to "Induced 
bronchial asthma" 

There were no further changes to the safety specification between AU-RMP version 4.0 ( dated 
13 January 2023; OLP 31 May 2022) andAU-RMP version 4.0 (dated 17 February 2023; OLP 31 
May2022). 

The sponsor has noted that AU-RMP also has further potential risks that are not included in the 
Canadian RMP, or risks that are presented slightly differently. 

3.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC- SUCCESSION 2 & 3 (ROUND 

1) 

The summary of safety concerns is considered acceptable from an RMP perspective. 

It is acknowledged that the sponsor has committed to ensuring that any future changes that are 
made to Canadian RMP will be assessed to determine whether the same updates are also 
warranted in Australia. 

The updated RMP version 4.0 ( dated 17 February 2023) submitted by the sponsor has the 
same version number with a different date from version 4.0 ( dated 13 January 2023). To avoid 
confusion, for future submissions, the sponsor should update the version number and date for 
each revision. 

3.5. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION - ROUND 2 

Changes from AU RMP version 4.0 to 4.1 RMP evaluator comment 

Removed important potential risks 'Potential for This aligns with the Canadian RMP. Given there are 
loss to follow-up' no additional pharmacovigilance activities and 

additional risk minimisation activities to 
specifically address these safety concerns, and the 
importance of follow-up is well described in the PI 
and CMI, this is acceptable. 

Removed important potential risks 'Potential safety This should remain in the SOSC as there are 
risks in vulnerable groups including women in additional considerations to this risk with regards 
regional and remote areas of Australia, who may be to access to further advice or treatment if follow-up 
particularly at risk of being lost to follow-up' does not occur. 
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3.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC – ROUND 2 

The potential risk ‘Potential safety risks in vulnerable groups including women in regional and 
remote areas of Australia, who may be particularly at risk of being lost to follow-up’ should 
remain in the SOSC as there are additional considerations to this risk with regards to access to 
further advice or treatment if follow-up does not occur.  

Further, it is noted that this safety concern is not discussed in the PSUR, which uses the 
Canadian RMP as the reference document. It is requested that the sponsor provide an 
assessment of this safety concern with the PSUR submission expected August 2023.  This 
assessment may serve to support the removal of this safety concern (can be submitted as an 
RMP update). 

 

4. PHARMACOVIGILANCE PLAN 

4.1. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN – INITIAL EVALUATION 

The post marketing surveillance study of use of mifepristone/mifepristol for early medical 
abortion within MSIA clinics is now completed. Section III.2 and Section SIII has been updated 
to capture this.  

4.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN – INITIAL 
EVALUATION 

Information regarding the study should be removed from the pharmacovigilance plan in the 
RMP since final study report/results have been submitted to the TGA for assessment. The study 
should also be deleted as an additional pharmacovigilance activity in Section V.3 in AU-RMP.  

4.3. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN – SUCCESSION 2 & 3 (ROUND 1) 

The completed study has been removed from the pharmacovigilance plan in the updated AU 
RMP, as requested.   

There were no changes to pharmacovigilance plan submitted in Succession 3.  

4.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN – SUCCESSION 
2 & 3 (ROUND 1) 

There are no additional pharmacovigilance activities in the AU RMP. It is noted that the 
Canadian RMP includes a planned Canadian-specific post-market study:   
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Planned 
Safety Concern Additional activity Proposed actions/ outcomes submission 

date 

Planned studies 
---------------------------------

Method failure, Canadian Phase IV A Phase IV Multi-Centre Prospective TBD 
Infection, toxic study Study on the Safety of Combination 

shock syndrome, Mifepristone/ Misoprostol for Medical 
cardiac Abortion Under 63 Days Gestation 

disorders, Among Canadian Women 
Inadvertent risk 

of pregnancy, Primary objective: To determine rate 
induced of surgical aspiration, for any reason, 

bronchial within 21 days following medical 
asthma, abortion with combination 

incorrect mifepristone / misoprostol 
determination of 
gestational age, 

Potential for 
missed ectopic 

pregnancy 

The findings from the above study are applicable to Australia and should be included in the AU
RMP. The sponsor should include planned submission dates of study reports. 

When available a revised RMP which considers the completed study outcomes should be 
submitted to the TGA for review. 

4.5. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - ROUND 2 

The sponsor has included information on the ongoing Canadian Phase IV study in Section III.2 
of the AU-RMP, as requested. 

4.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - R OUND 2 

The ongoing Canadian post-market surveillance study should also be added to the tables in 
Section III.3 (Table 10) and V.3 (Summary of risk minimization measures) as appropriate. Refer 
to the Canadian RMP to identify the safety concerns that will be addressed by this additional 
pharmacovigilance activity. 

It is acknowledged that the sponsor commits to submitting a revised RMP that considers 
completed study outcomes to the TGA when available. The sponsor should submit key findings 
from the study as an accompanying document. The full study report is only required upon 
TGA's request. 

The annotated AU-RMP version 4.1 ( dated 5 April 2023) tracks all changes since the approved 
version 03 (dated 13 November 2014) i.e. marks changes from version 0.4 to the two 
subsequent versions 4.0 to version 4.1. To avoid confusion and for ease of evaluation, annotated 
documents should only track the changes made since the last submitted version. 
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5. RISK MINIMISATION PLAN 

5.1. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – INITIAL EVALUATION 

The sponsor proposes to remove from the risk minimisation plan: 

• the requirement for pharmacist registration to dispense the product 

• the requirement for re-certification training for prescribers.  

5.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – INITIAL 
EVALUATION 

Detailed evidence/justification to support these proposals have not been provided. The 
sponsor should provide discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available 
compared to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-
certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Given the reasonable worldwide marketing experience with mifepristone and mifepristol (IBD 
28 June 1984 for misoprostol, 29 December 2010 for mifepristone, and MS-2 Step first 
registered in Australia 04 June 2014), the safety profile is considered well established. Clinical 
practice and understanding, along with the other additional risk minimisation activities in 
place, are likely adequate to manage the risks. It is acknowledged that the timeliness of access 
is essential and corresponds to effectiveness of the product. Final decision on the proposed 
changes to the risk minimisation plan will be made after review of the sponsor’s response.  

The sponsor has proposed that ‘once registered and certified no re-registration or re-
certification is required’ for prescribers. It is assumed that this re-certification refers to the 
periodic renewal of the certificate for the purpose of knowledge maintenance. The sponsor 
should provide clarification in the RMP on whether and how it plans to inform prescribers of 
the updated safety information when new evidence becomes available.  

The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to ensure 
that ‘distribution of MS-2-Step is controlled and monitored. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should 
note, according to the EMA GVP Module XVI, controlled distribution and controlled access 
programs are different measures that serve different purposes1.  

Further, the sponsor should amend Section V.3 Summary (table) of risk minimisation measures 
as follows:  

 
1EMA Guideline on good pharmacovigilance practices Module XVI, dated 28 March 2017, EMA/204715/2012 Rev 2,    
https://www.ema.europa.eu/en/documents/scientific-guideline/guideline-good-pharmacovigilance-practices-
module-xvi-risk-minimisation-measures-selection-tools_en-3.pdf 
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• Completed post-marketing surveillance study is still listed as an additional 
pharmacovigilance activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this 
is considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for 
potential risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential 
interaction with products interacting with the glucocorticoid receptor, Severe asthma 
uncontrolled by treatment, Incorrect determination of gestational age – this should be 
revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

5.3. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – SUCCESSION 2 & 3 

The sponsor has submitted additional changes to the risk minimisation plan in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022). In summary, the following changes to the risk 
minimisation plan are proposed (new in bold):  

• To remove the requirement for pharmacists to be registered to be able to dispense the 
product.  

• To remove the requirement for prescriber recertification.  

• To remove the requirement for prescribers to complete mandatory training and 
receive certification to be able to prescribe the product.  

• To remove the requirement for a Sponsor provided 24 hours aftercare service 

As the requirement for prescriber certification and 24-hour phone service are included in the 
PI, the sponsor has advised that it will remove these and submit the updated PI following the 
completion of round 1 evaluation2.  

The sponsor states that this would align the MS-2 Step RMP with the expectations of RMPs of 
the majority of medicines registered with the TGA, and with expectations around prescriber 
competency for a medicine that has been in-market for many years with hundreds of thousands 
Australian women having been prescribed MS-2 Step since it was first registered over 8 years 
ago.  

The information in the AU-RMP regarding restricted distribution has been deleted with the 
proposed removal of mandatory training program and certification for prescribers.  

5.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – 
SUCCESSION 2 & 3 (ROUND 1) 

The Sponsor has amended Section V.3 Summary of risk minimisation measures (table) in 
accordance with the above requested changes. However, further changes are required: 

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

 
2 e004967 (0009-) - Cover Letter - 2023-02 Cat 1, Type J, RMP 
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• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 
follow-up’ are missing and need to be added 

Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is 
considered additional risk minimisation 

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential 
safety risks in vulnerable groups including women in regional and remote areas of 
Australia, who may be particularly at risk of being lost to follow-up’ are missing and 
need to be added 

Misoprostol was first approved in Australia on 7 July 1993, mifepristone on 29 August 2012 
and MS-2 Step was registered on 4 June 2014. Given the post-market experience with MS-2 Step 
in Australia and worldwide, the product’s safety profile is well-established. Safety concerns in 
the SOSC have been removed with this AU-RMP update, which still includes additional potential 
risks to the Canadian RMP.  

Furthermore, it is reasonable to expect that prescribers and dispensers have a level of clinical 
knowledge of MS-2 Step, or be able to refer to resources available (e.g. the PI) to ensure safe 
and effective use as like any other medicine. The sponsor will also continue to make the MS-2 
Step training materials available to both prescribers and dispensers so that skill levels can be 
maintained. The patient information and consent form should continue to be implemented.  

The sponsor has informed that based on the latest available data in 2020, less than 20% of 
pharmacists are registered in Australia to dispense MS-2 Step (see Section 6.1, 
Recommendation 6). As indicated, this presents a patient-safety risk of delayed access to 
medication, particularly in regional and rural areas as well as for patients whose gestation is 
approaching the upper limit of MS-2 Step’s registered indication.    

It is noted that in Australia, there is a government funded service available - healthdirect 
hotline – which provides 24-hour/7-day health advice from a registered nurse. Moreover, 
distribution of MS-2 Step will be tracked via general pathways of PBS Authority prescription 
and PBS dispensing and safety concerns will continue to be monitored by the sponsor under 
routine pharmacovigilance and reported as necessary as specified in Pharmacovigilance 
responsibilities of medicine sponsors: Australian recommendations and requirements. The sponsor 
may also be requested to provide a PSUR to the TGA at any time.  

The sponsor has pointed out that internationally, in Canada, since 2017 registration of health 
professionals with Celopharma is no longer required in order to prescribe or dispense 
Mifeqymiso3. The sponsor states no adverse safety signals or additional risk minimisation 
activities identified in Canada with this change to a broader access regimen. It was noted in the 
Canadian Monograph for Mifeqymiso4, it is stated that “Mifegymiso should be prescribed by 

 
3 MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product Monograph and Risk Management 
Plan, accessed 23 February 2023, MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product 
Monograph and Risk Management Plan - Canada.ca 
4 MIFEGYMISO (mifepristone and misoprostol tablets) Canadian Product Monograph, accessed 23 February 2023, 
00050659.PDF (hres.ca) 
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health professionals with adequate knowledge of medical abortion and/or who have completed a 
Mifegymiso education program”.  

The RMP evaluator has noted the need to remove requirements that hinder patient access to 
reproductive services. The evaluator has also noted different risk mitigation strategies 
employed by different comparable overseas regulators.  

The US FDA has reviewed and finalised the Risk Evaluation and Mitigation Strategies (REMS) 
for mifepristone on 3 January 2023. The REMS lists ‘requiring healthcare providers who 
prescribe mifepristone to be certified in the Mifepristone REMS Program’ as a goal of the 
REMS5.  

The RMP evaluator has noted that the advice on 24-hour phone service is also provided in the 
Australian Consumer Medicine Information (CMI). The sponsor should submit the updated CMI 
to ensure consistent information in the RMP, PI, and CMI.  

The requirement for prescriber certification is included in the Australian Product Information 
(PI). The sponsor has advised that it will remove this requirement and submit the updated PI 
following the completion of round 1 evaluation. From the RMP perspective, assessing 
prescriber competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the 
clinical perspective, and whether advisory committee advice is needed.    

The provision of 24-hour phone service for patients is included in the PI. The sponsor has 
advised that it will remove this service and submit updated PI following the completion of 
round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability to 
access 24-hour emergency care’. This would ensure timely access to urgent medical attention 
and intervention. Therefore, the removal of 24-hour phone service is acceptable from the RMP 
perspective. It is recommended that the delegate/clinical evaluator considers the proposed PI 
change from the clinical perspective, in particular, whether and how much value the 24-hour 
phone service adds to patient safety outcomes.  

5.5. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – ROUND 2 

At Round 2, the sponsor confirms that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners and prescribers and 
dispensers will be made aware on how to access them via the existing online website 
(www.ms2step.com.au).   

The proposed changes to the risk minimisation plan to remove pharmacist registration, 
prescriber certification and the Sponsor provided 24 hours aftercare service are considered 
acceptable from an RMP perspective for the reasons discussed above. The PI and CMI have been 
updated to reflect the proposed changes to the risk minimisation plan.  

As requested at Round 1, the Patient Information and Consent Agreement form and the 
Educational program materials should be appended to the AU-RMP. The Educational program is 
still part of the RMP, and the sponsor should provide the educational materials - see TGA RMP 
guidance Section 5.3. From RMP perspective, the educational materials continue to be provided 

 
5 US FDA approved REMS for mifepristone, accessed on 24 February 2023, 
https://www.accessdata.fda.gov/scripts/cder/rems/index.cfm?event=RemsDetails.page&REMS=390  
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to prescribers and it is our expectation that prescribers will undergo the training. The sponsor 
needs to include educational materials in track changed version to show any update since the 
last time RMP was evaluated. 

The sponsor is requested to make further changes to the risk minimisation plan, as follows: 

• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 
Summary of risk minimization measures (table; page 38) in the AU-RMP  

• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 in 
Section V.1 of the AU-RMP 

• Append the educational materials and the Patient Information and Consent Agreement 
form to the AU-RMP 

• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text 
relating to the mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure 
healthcare professional website www.ms2step.com.au, or by calling the company 
directly. The Sponsor may change the restrictions on supply if in the future an 
effective control mechanism on prescriber access becomes possible via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website 
www.ms2step.com.au  

 

5.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS OF ADDITIONAL RISK MINIMISATION 
ACTIVITIES 

Additional risk minimisation activities consist of a black box warning, inclusion of CMI and 
instruction insert in pack, Patient Information and Consent Agreement, and prescriber 
educational materials (as supportive resources; non-mandatory training).  

This is considered sufficient based on the above discussion. 

5.7. PRODUCT LABELLING  

5.7.1. Product Information 

The sponsor should confirm whether the new data from the completed post-market 
surveillance study study added to Section SIII (Clinical trial exposure) of the AU-RMP version 
0.4 (and Section 3.6 of Annex 1.1) will be added to the Australian PI:  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes 
International clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 
and 30 September 2015, patients were administered 200 mg mifepristone orally in-clinic, 
followed 24- 48 hours later by 800 micrograms of misoprostol buccally, self-administered at 
home. Method success was defined as complete abortion not requiring surgical intervention. 
Follow up information was available for 13,078 (87.2%) of the total cohort. Medical abortion 
was successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and 
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gestational ages were associated (P < 0.001) with a slight increase in method failure. There 
were 674 serious adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) 
and haemorrhage (17; 0.13%) were rare. One death was recorded (<0.01%); however, an 
association between EMA and cause of death, necrotising pneumonia, was not established.  

Moreover, the sponsor should make a minor editorial change (in bold). 

Succession 2 update 

The sponsor has confirmed in their response that the Australian PI will be updated with the 
completed post-market surveillance study data as part of the next submitted Category 1, Type J 
application (see Section 6.1, Recommendation 4).  

5.7.2. Consumer Medicine Information  

The sponsor should ensure any PI updates are captured in the CMI where applicable.  

The CMI along with the instruction insert will be included in the pack. 

5.8. ADDITIONAL RISK MINIMISATION MATERIALS 

The sponsor submitted revised Educational Program material (with tracked changes) with the 
AU-RMP update submission (as Annex 1; D22-6187939).  There were mostly editorial changes 
to reflect current approved indication and current practices, as well as inclusion of current post 
marketing data. Of note, the refresher materials have been removed from the package.  

In the training manual (Annex 1.1), the sponsor included interim information regarding a 
pending TGA application to remove PI precautions regarding rhesus alloimmunisation to align 
with current Australian and International guidelines. It was recommended that the sponsor 
only incorporate advice that has been approved.  

Succession 2&3 (Round 1) update 

At Succession 2, the sponsor had submitted an updated training manual with the requested 
changes with their response.  

At Succession 3, the Educational program material has been removed from the AU-RMP with 
the proposed removal of mandatory training program and certification for prescribers. 
However, it is noted that the sponsor will continue to provide access to prescriber training to 
support the education of prescribers. Physician education and Patient Information and Consent 
Agreement are listed as additional risk minimisation measures in the AU-RMP and these 
materials should be appended to the AU-RMP. Further, the sponsor should ensure prescribers 
(and dispensers) are made aware of the availability of MS-2 Step training materials and how to 
access these.   

The sponsor should make the minor editorial change to Section 3.6 of the training manual to 
amend “administration” to “administered” (see Section 5.5.1). 

6. EVALUATION OF SPONSOR RESPONSE  

6.1. RECONCILIATION OF RECOMMENDATIONS SENT 13 DECEMBER 2022 

The sponsor’s response, dated 13 January 2023, can be found on 

Document 2



Risk Management Plan Evaluation of Mifepristone/Misoprostol (MS-2 Step) – Round 2                                          Submission No. PM-2022-05475-1-5 

22 
 

TRIM D23-5035315  

docuBridge e004967 (0008-) - Response - 2023-01 Response to RFI 

The sponsor has provided and updated AU-RMP version 4.0 (dated 13 January 2023, DLP 31 
May 2022) with their response.  

Recommendation 1: The sponsor is requested to provide reasons on the difference in potential risk of 
‘induced bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.     

Sponsor’s response: The Sponsor proposes to update the potential risk of ‘severe asthma uncontrolled by 
treatment’ to ‘induced bronchial asthma’. As currently detailed in the AU-RMP, bronchospasm may occur 
with some prostaglandins and prostaglandin analogues. The possibility should be borne in mind in patients 
with a history of asthma. 
The potential risk ‘induced bronchial asthma’ is currently included in the Canadian RMP and is targeted for 
review and safety surveillance as part of the annual PBRER (reports of induced bronchial asthma are 
identified using a prespecified list of preferred terms in MedDRA version 16.0). 
A copy of the proposed updated AU-RMP has been provided in Module 1.8. 

RMP evaluator comment: The important potential risk of ‘severe asthma uncontrolled by 
treatment’ has been replaced with ‘induced bronchial asthma’ in line with Canadian RMP in the 
updated AU-RMP. This is acceptable.  
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Recommendation 2: The sponsor is requested to provide a description of the process for maintenance of 
the AU-RMP (e.g. standard operating procedure document).  
In accordance with the guidance on Risk management plans for medicines and biologicals throughout the 
lifecycle of the product, RMPs must be maintained to incorporate new safety information. Any significant 
updates are required to be submitted to the TGA for evaluation within a timely manner. In accordance 
with the Pharmacovigilance Guidelines, sponsors should have processes in place (with well-defined 
responsibilities, requirements and timelines) to ensure they comply with their post-approval 
commitments.  
Further, the sponsor is reminded to routinely review the safety concerns in the AU-RMP to ensure it 
reflects up-to-date safety information. Taking into account the product’s reasonable marketing 
experience (as single ingredient and as combination pack), as well as the fact no additional 
pharmacovigilance activity is planned to further characterise the risks, the sponsor should evaluate 
whether any safety concerns can be removed. Further, in the absence of an EU-RMP, any changes to 
international RMPs should be assessed to determine whether similar updates are warranted in Australia.  

Sponsor’s response: The maintenance of the AU-RMP is managed via agreements in place with their supplier 
(Linepharma International Limited). Specifically, the Safety Data Exchange Agreement (SDEA) held between 
MS Health Pty Ltd and Linepharma International Limited (supplier)includes the responsibilities relating to 
the AU-RMP. The SDEA specifies that the supplier coordinates an update to the RMP if a significant safety 
signal is detected, including immediate notification to MS Health of any significant safety issues. Following 
the receipt of a notification of a significant safety issue from the supplier, MS Health is then responsible for 
preparation and maintenance of the AU-RMP including any required submission to TGA (according to TGA 
guidelines including any specified timelines). MS Health is also responsible for implementation of any 
applicable risk minimisation measures. 
Additionally,  (the service provider) have a standard operating procedure in place for the 
management of safety information. This dictates that the updated AU RMP be submitted to the TGA in 
accordance with the TGA RMP guidelines. 
Further to the above, the Sponsor has reviewed the safety concerns listed within the AU-RMP and proposes to 
remove those that have a low risk in regard to the seriousness of the safety concern, a low risk to the 
individual patient and have minimal impact on public health. The following identified risks have therefore 
been removed as part of this response: 
• Bleeding 
• Contractions / cramping 
• Uterine infection 
• Nausea and vomiting 
• Diarrhoea 
• Hypotension 
• Skin rashes / urticaria 
A clean and annotated copy of the proposed AU-RMP has been provided in Module 1.8. 
In the absence of the EU-RMP, the Sponsor confirms that the safety concerns that are listed within the AU-
RMP and the changes proposed above, align with those detailed in the Canadian RMP (although it is noted 
that the AU RMP still includes additional potential risks over and above those that are included in the 
Canadian RMP, or presents these slightly differently). A copy of the Canadian RMP has been provided as 
Attachment 1 to this response. An assurance is provided that any future changes that are made to Canadian 
RMP with be assessed to determine whether the same updates are also warranted in Australia (as per the 
processes defined above). 

RMP evaluator comment: The sponsor’s commitment to assess future changes made to the 
Canadian RMP to determine whether similar updates are warranted in Australia is acknowledged. 
The sponsor’s proposal to remove the above important identified risks is consistent with the 
Canadian RMP and is acceptable.   
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Recommendation 3: The sponsor should remove information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP as final study report/results have been 
submitted to the TGA for assessment. The study should also be deleted as an additional 
pharmacovigilance activity in Section V.3 in AU-RMP. 

Sponsor’s response: The sponsor has removed the information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP. The study has also been deleted as an 
additional pharmacovigilance activity in Sections III.2 and V.3 of the RMP. 

RMP evaluator comment: The AU RMP has been updated as requested.  

Recommendation 4: The sponsor should confirm whether the data from the completed post-market 
surveillance study added to Section SIII (Clinical trial exposure) of the AU-RMP version 0.4 (and Section 
3.6 of Annex 1.1) will be added to the Australian PI. 

Sponsor’s response: The sponsor confirms that they propose to update the Australian PI with the completed 
postmarket surveillance study data as part of the next submitted Category 1, Type J application 

RMP evaluator comment: Noted. This is acceptable. 

Recommendation 5: The sponsor should make the following minor editorial change (in bold): 
In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 September 
2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24- 48 hours later 
by 800 micrograms of misoprostol buccally, self-administered at home. Method success was defined 
as complete abortion not requiring surgical intervention. Follow up information was available for 
13,078 (87.2%) of the total cohort. Medical abortion was successful in 95.16% (12,445/13,078) of 
women with follow-up. Higher patient and gestational ages were associated (P < 0.001) with a 
slight increase in method failure. There were 674 serious adverse events (5.15%), mainly due to 
method failure. Infection (15; 0.11%) and haemorrhage (17; 0.13%) were rare. One death was 
recorded (<0.01%); however, an association between EMA and cause of death, necrotising 
pneumonia, was not established.  

Sponsor’s response: The sponsor has updated the RMP in accordance with the requested minor editorial 
amendment. A copy of the updated RMP has been provided in Module 1.8. 

RMP evaluator comment: The AU RMP has been updated as requested.  
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Recommendation 6: To support the proposals to remove requirements for prescriber recertification 
training and pharmacist registration, the sponsor should provide justification/discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available compared 
to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Sponsor’s response: As of December 2022, there are 5,472 pharmacists registered to provide MS-2 Step® to 
Australian patients. The most recent Dept of Health data (Allied Health factsheets) reports a total of 32,904 
pharmacists registered in Australia in 2020 (more recent data not available); indicating only ~17% of 
pharmacists are currently registered to dispense MS-2 Step to patients. 
The challenge of having less than 20% of pharmacists registered to dispense MS-2 Step presents a risk from a 
patient-safety perspective of delayed access to medication. This is especially so for patients in either regional 
and remote settings where there may not be an easily accessible registered pharmacist; as well as for 
patients whose gestation is approaching the upper limit of MS-2 Step’s registered indication and for whom 
timely access to MToP is even more critical. MS Health will continue to make the MS-2 Step training 
materials available to both prescribers and dispensers so that skill levels can be maintained, but removal of 
these specific requirements (prescriber recertification, dispenser registration) is expected to improve the 
ability of patients to receive timely access to their medication. 
MS Health notes that within the Canadian setting, since 2017 patients seeking a medical termination of 
pregnancy are dispensed an identically configured Mifepristone + Misoprostol composite pack by 
pharmacists who are not required to register prior to dispensing; or physicians who need to recertify. There 
have been no adverse safety signals or additional risk minimisation activities identified in Canada with this 
change to a broader access regimen. 

RMP evaluator comment: Noted. Considering the proposed removal of mandatory training 
program and certification of prescribers and dispensers, the sponsor should ensure prescribers 
and dispensers are aware of the availability of MS-2 Step training materials and how to access 
these.   

Recommendation 7: The sponsor has proposed that ‘once registered and certified no re-registration or 
recertification is required’ for prescribers. It is assumed that this re-certification refers to the periodic 
renewal of the certificate for the purpose of knowledge maintenance. The sponsor should provide 
clarification in the AU-RMP on whether and how it plans to inform prescribers of the updated safety 
information when new evidence becomes available. 

Sponsor’s response: The Sponsor confirms that re-certification refers to the periodic renewal of the 
certificate for the purpose of knowledge maintenance. 
The MS-2 Step composite pack product has been available in Australia for over 8 years (registered 4/6/2014, 
marketed 1/2/2015). The pack components (Mifepristone + Misoprostol) have been registered for the 
Medical Termination of Pregnancy in Australia (and globally) prior to this. The product’s characteristics, 
safety and AE profile are relatively well understood. There is no proposed change in the patient population 
as part of this application and as such, it is unlikely that a significant change to the product’s existing safety 
profile is going to be encountered. 
It is noted that prescribing Medical Practitioner’s must remain up-to-date on changes to the safety profile for 
any product that they prescribe. This information is communicated to prescribers via PI updates and notices 
on the TGA website (as appropriate). In the event of a significant change to the product safety profile and a 
need to rapidly disseminate information to prescribers, MS Health would utilise the channels mentioned 
above and also utilise the MS-2 Step prescriber database (which is being proposed to remain in place). MS 
Health proposes to continue to utilise the standard channels used for other registered medicines when 
providing updated information to prescribers. 

RMP evaluator comment: The sponsor’s response is acceptable.  
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Recommendation 8: The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to 
ensure that “distribution of MS-2-Step is controlled and monitored”. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should note, 
according to the EMA GVP Module XVI, controlled distribution and controlled access programs are 
different measures that serve different purposes. 
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Sponsor’s response: The European Medicines Agency (EMA) guidance; Guideline on good pharmacovigilance 
practices (GVP), Module XVI, Section XVI.B.2.2 states the following: 
“Since a controlled access programme has large implications for all stakeholders, the use of such a 
programme should be limited and should be guided by a clear therapeutic need for the product based on its 
demonstrated benefit” 
The sponsor’s proposed RMP amendments i.e. removing the need for prescriber recertification and removing 
the need for dispenser registration, is endeavouring to minimise impacts on patients who may otherwise 
struggle to access their medication in a timely manner. MS Health proposes to continue providing prescriber 
education and maintain the database of certified prescribers to act as a control on any potential product 
misuse or abuse. 
In addition to this, MS Health highlights the fact that it is the responsibility of the prescriber to ensure that 
they are compliant with relevant requirements to provide any therapeutic product e.g. they have completed 
any relevant training and have the required knowledge to prescribe the therapeutic product in question. 
With respect to the MS-2 Step product, an additional extra level of control is provided during the PBS-script 
approval process. The majority of MS-2 Step scripts are PBS-scripts; the approval process requires the 
prescriber to affirm that they are certified to prescribe. 
NB: this need to affirm certification exists regardless of whether the product is designated Authority 
Required or Streamlined Authority. 
Given the above, it is unlikely for additional restricted access controls to be required and MS Health 
highlights the fact that the impetus for removing the requirement for dispenser registration is to improve 
patient access. Especially those patients located in rural and/or remote settings; and those later in their 
gestation and for who the timely access to medication is critical (and can be more challenging). 
Within this context, the term “Restricted Access to MS-2 Step” (compared to the EMA GVP Module XVI 
definition, as provided below for ease of reference) may be inappropriate and appears to be a carryover from 
the preceding RMP document. The sponsor proposes amending this to “Restricted Distribution of MS-2 Step” 
as the product will continue to be distributed through controlled pharmaceutical supply chains; thus 
minimising the potential for product misuse or abuse. 
 
EMA GVP Definitions 
XVI.B.2.3.1. Controlled distribution system A controlled distribution system refers to the set of measures 
implemented to ensure that the stages of the distribution chain of a medicinal product are tracked up to the 
prescription and/or pharmacy dispensing the product. Orders and shipments of product from a single or 
multiple identified distribution points facilitate traceability of the product. For instance, this sort of 
measures could be considered for those products controlled in each country under the respective national 
legislations to prevent misuse and abuse of medicines. 
XVI.B.2.2. Controlled access programme A controlled access programme consists of interventions seeking to 
control access to a medicinal product beyond the level of control ensured by routine risk minimisation 
measures, i.e. the legal status. Since a controlled access programme has large implications for all 
stakeholders, the use of such a programme should be limited and should be guided by a clear therapeutic 
need for the product based on its demonstrated benefit (e.g. it treats a serious disease without alternative 
therapies; it treats patients who have failed on existing therapies), the nature of the associated risk (e.g. risk 
is lifethreatening), and the likelihood that this risk can be managed by such a programme. Therefore, 
controlled access should only be considered as a tool for minimising an important risk with significant public 
health or individual patient impact for a product with clearly demonstrated benefits but which would not 
otherwise be available without a programme where patient access is contingent on fulfilling one or more 
requirements prior to a product being prescribed or dispensed in order to assure its safe use. 
Examples of requirements that need to be fulfilled before the product is prescribed and/or dispensed and/or 
used in a controlled access programme are listed below (they may be included individually or in 
combination): • specific testing and/or examination of the patient to ensure compliance with strictly defined 
clinical criteria; • prescriber, dispenser and/or patient documenting their receipt and understanding of 
information on the serious risk of the product; • explicit procedures for systematic patient follow-up through 
enrolment in a specific data collection system e.g. patient registry; • medicines made available for dispensing 
only by pharmacies that are registered and approved to dispense the product. On occasions, a requirement 
to test or to monitor a patient in a specific way can also be used as a controlled access tool. For example, 
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monitoring of the patient’s health status, laboratory values or other characteristic prior to and/or during 
treatment, e.g. electrocardiogram, liver function tests, regular blood tests, pregnancy tests (which can be 
part of a pregnancy prevention programme). Measures should be put in place to ensure that monitoring 
takes place according to the SmPC where this is critical to risk-benefit balance of the product. 

RMP evaluator comment: The section regarding restricted distribution has been removed with the 
proposed removal of mandatory training program and certification for prescribers.  

Recommendation 9: The sponsor should amend Section V.3 Summary (table) of risk minimisation 
measures as follows: 

• Completed post-marketing surveillance study is still listed as an additional pharmacovigilance 
activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this is 
considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for potential 
risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential interaction with 
products interacting with the glucocorticoid receptor, Severe asthma uncontrolled by treatment, 
Incorrect determination of gestational age – this should be revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

Sponsor’s response: The Sponsor has amended Section V.3 Summary (table) of risk minimisation measures in 
accordance with the above requested changes and in other sections as applicable. A copy of the update AU 
RMP has been provided in Module 1.8. 

RMP evaluator comment: Further changes to the table in Section V.3 are required: 
• Identified risk ‘Cardiac disorders’ is missing and needs to be added 
• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 

follow-up’ are missing and need to be added 
 
Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure. 
• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety 

risks in vulnerable groups including women in regional and remote areas of Australia, 
who may be particularly at risk of being lost to follow-up’ are missing and need to be 
added 

Recommendation 10: In the revised training manual (Annex 1.1), the sponsor has included interim 
information regarding a pending TGA application to remove PI precautions regarding rhesus 
alloimmunisation to align with current Australian and International guidelines. The sponsor should note, 
the content of additional risk minimisation materials, including training manual should always align with 
the approved PI and CMI. Updates to training materials should occur concurrently with, or following TGA 
approved PI changes. 

Sponsor’s response: The reference to the TGA application to remove PI precautions regarding rhesus 
alloimmunisation has been removed from the training manual Annex 1.1. An updated training manual 
(Annex 1.1) has been provided in Module 1.8. 

RMP evaluator comment: Reference to interim information regarding the pending TGA 
application (PM-2022-03010-1-5) has been removed from the training manual as requested.  
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Recommendation 11: The most recently evaluated AU-RMP was version 03 (dated 13 November 2014; 
DLP 28 April 2013). MS Health Pty Ltd has submitted updated AU-RMP version 0.4 (dated 24 November 
2022; DLP 31 May 2022) for MS-2 Step, noting that the EU-RMP is not available. Chronologically, going 
from Version 03 to 0.4 is confusing. The sponsor should consider amending the proposed version 
number. 

Sponsor’s response: The applicant inadvertently included 0.4 as the next sequential version. To avoid any 
further confusion (and subsequent errors), the version number has been updated to 4.0. 

RMP evaluator comment: Noted. The sponsor has submitted an updated AU-RMP version number 
4.0.  

 

6.2. RECONCILIATION OF ROUND 1 RECOMMENDATIONS – DATED 27 FEBRUARY 2023 

The sponsor’s response after Succession 3 evaluation, dated 6 April 2023, can be found on 

TRIM D23-5289076 

docuBridge e004967 (0012-) - Response - 2023-04 Response to S31 Request, MS3 

The sponsor has provided and updated AU-RMP version 4.1 (dated 5 April 2023, DLP 31 May 
2022) with their response.  

Recommendation 12: The sponsor has submitted the updated RMP version 4.0 (dated 17 February 2023). 
This RMP has the same version number with a different date from version 4.0 (dated 13 January 2023). 
To avoid confusion, for future submissions, the sponsor should update the version number and date for 
each revision.  

Sponsor’s response: To avoid further confusion, the version number of the RMP has been updated along with 
the date for each new revision. 

RMP evaluator comment: It is noted the sponsor has submitted an updated AU-RMP version 4.1 (dated 
5 April 2023, DLP 31 May 2022) with this response. 

Recommendation 13: The findings from the Canadian Phase IV study are applicable to Australia and 
should be included in the AU-RMP as an additional pharmacovigilance activity. The sponsor should 
include planned submission dates of study reports. When available a revised RMP which considers the 
completed study outcomes should be submitted to the TGA for review. 

Sponsor’s response: The Canadian Phase IV study has been included in Section III.2 of the proposed RMP. The 
proposed study to determine the effectiveness and safety of combination mifepristone/misoprostol for 
medical abortion under 63 days gestation among 3,000 Canadian women (the MiMAC study) is currently 
ongoing and is estimated to be completed in Q1 2024 with the final study report currently planned to be 
available in Q4 2024. 
Once the study has been completed, the sponsor provides the assurance that the study reports together with 
a revised RMP (which considers the completed study outcome) will be submitted to the TGA. The submission 
is planned for Q4 2024 / Q1 2025.  

RMP evaluator comment: The sponsor has included information on the Canadian Phase IV study in 
Section III.2 of the AU-RMP, as requested. This additional pharmacovigilance activity should also be 
added to the tables in Section III.3 and V.3 as appropriate.  
It is acknowledged that the sponsor commits to submitting a revised RMP that considers completed study 
outcomes to the TGA when available. The sponsor should submit key findings from the study as an 
accompanying document. The full study report is only required upon TGA’s request.  
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Recommendation 14: Further changes to Section V.3 Summary (table) of risk minimisation measures of 
the AU-RMP, are required:  

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 
• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to follow-up’ 

are missing and need to be added 

Sponsor’s response: The Sponsor notes that the identified risk ‘cardiac disorders’ was added to the previously 
submitted version of the RMP. Section V.3 has been updated further to include the missing 
potential risk ‘incorrect determination of gestational age’. 
The Sponsor proposes to remove the potential risk ‘potential for loss to follow-up’. This will align with the 
current Canadian RMP and will bring the potential risks in line with other prescription products with a 
similar risk profile. 
The current Product Information and Consumer Medicines Information includes the requirement for 
prescribers to ensure that upon discharge from the treatment centre, all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely signs and symptoms she 
may experience and have direct access to the treatment centre by telephone or local access. Further to this 
they will receive precise instruction as to whom they should contact and where to go in the event of problems 
emerging. This will ensure that if a patient does not participate in a follow up visit, they possess the 
information they need about where to go for further advice or treatment. 
A copy of the updated annotated (with the recent changes highlighted with a blue comment) and clean RMP 
has been provided in Module 1.8. 

RMP evaluator comment: The table in Section V.3 Summary of risk minimization measures (from page 
38) in the AU-RMP does not include the missing potential risk ‘incorrect determination of gestational age’ 
as stated. This should be addressed by the sponsor. It is noted the sponsor has added information on 
‘incorrect determination of gestational age’ to Table 5 in Section VII.3.1.  
The sponsor’s proposal to remove the potential risk ‘Potential for loss to follow-up’ is acceptable from an 
RMP perspective, given:  

• this will align with the current Canadian RMP  
• there are no additional pharmacovigilance activities or additional risk minimisation measures 

proposed to specifically address potential loss to follow-up 
• the importance of follow-up examination 14 to 21 days after taking mifepristone to ensure 

termination is complete and that there are no complications is well described (as a “must”) in the 
PI/CMI black box warnings.  

However, it was noted the sponsor has also removed ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of being lost to follow-
up’. This should remain in the SOSC as there are additional considerations to this risk with regards to 
access to further advice or treatment if follow-up does not occur. It is noted that this safety concern is not 
discussed in the PSUR, which uses the Canadian RMP as the reference document. It is requested that the 
sponsor provide an assessment of this safety concern with the PSUR submission expected August 2023.  
This assessment may serve to support the removal of this safety concern (can be submitted as an RMP 
update).  

Recommendation 15: Changes to Table 11 in Section V.1 of the AU-RMP are required: 
• Remove ‘physician education’ as a routine risk minimisation measure as this is considered 

additional risk minimisation.  
• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety risks in 

vulnerable groups including women in regional and remote areas of Australia, who may be 
particularly at risk of being lost to follow-up’ are missing and need to be added 

Sponsor’s response: The Sponsor has updated Table 11 in Section V.1 of the RMP to remove physician 
education as a routine risk minimisation measure and to include the following potential risks: 

• Potential for off-label use beyond the first trimester 
 
As proposed in Recommendation 14 above, the potential risk for loss to follow up is proposed to be removed. 
A copy of the updated annotated and clean RMP has been provided in Module 1.8. 
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RMP evaluator comment: As per comments above, the removal of the potential risks relating to loss to 
follow-up from the summary of safety concerns is acceptable.  
The Sponsor has updated Table 11 in Section V.1 of the AU-RMP to remove physician education as a 
routine risk minimisation measure as requested. However, ‘Potential for off-label use beyond the first 
trimester’ has not been added as a potential risk as stated.  

Recommendation 16: The Educational program material has been removed from the AU-RMP with the 
proposed removal of mandatory training program and certification for prescribers. However, it is noted 
that the sponsor will continue to provide access to prescriber training to support the education of 
prescribers. Physician education and Patient Information and Consent Agreement form are listed as 
additional risk minimisation measures in the AU-RMP and these materials should be appended to the AU-
RMP. Further, the sponsor should ensure prescribers (and dispensers) are made aware of the availability 
of MS-2 Step training materials and how to access these.   

Sponsor’s response: The sponsor confirms that prescribers and dispenses will continue to be made aware of 
the availability of the MS-2 Step training materials and how to access them. 

RMP evaluator comment: Noted. The Patient Information and Consent Agreement form is listed as an 
additional risk minimisation measure in the AU-RMP and the Educational program material will continue 
to be supplied - these materials should be appended to the AU-RMP.  
The TGA requires that copies of Australian educational materials to be provided in Annex 3 of the 
Australia Specific Annex. Materials should be provided with content and intended layout, including 
images and graphic presentations of information. For digital additional risk minimisation tools, provide 
content and images of the onscreen layout of the information, and/or the login details or access codes to 
enable the TGA to evaluate the safety content in the format in which it is provided to the end user. In the 
absence of an ASA, the same requirement applies to the Australian RMP.  
Additionally, the following revisions to V.2 Additional Risk Minimisation Measures are requested: 

• Under ‘Inclusion of Instruction Insert in Composite Pack Carton’ remove text relating to the 
mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure healthcare 
professional website www.ms2step.com.au, or by calling the company directly. The Sponsor 
may change the restrictions on supply if in the future an effective control mechanism on 
prescriber access becomes possible via the PBS.” 

• Under ‘Prescriber Training’, specify availability via the website www.ms2step.com.au. 

Recommendation 17: In Section 3.6 of the training manual provided in Succession 2, the sponsor should 
make the minor editorial change of “administration” to “administered” 

Sponsor’s response: In accordance with the response to Question 1 above, the Sponsor is proposing to remove 
the Medical Education Program from the RMP and therefore the training manual will not be provided as an 
attachment. The Sponsor however provides an assurance that the minor editorial change will be made to the 
training manual that will be available for all healthcare practitioners that prescribe MS-2 Step via the 
existing online website (www.ms2step.com.au). 

RMP evaluator comment: As per the response above, the educational material will need to be provided 
as an attachment to the AU-RMP.  

Recommendation 18: The advice on 24-hour phone service is also provided in the Consumer Medicine 
Information (CMI). The sponsor should submit the updated CMI to ensure consistent information in the 
RMP, Product Information (PI), and CMI.  

Sponsor’s response: The Consumer Medicine Information (CMI) and Product Information (PI) have been 
updated to remove the reference to the 24-hour phone service. A copy of the revised annotated and clean 
CMI and PI have been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Reference to the 24-hour phone service has been removed from the CMI and 
PI as requested.  
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Recommendation 19: This is a recommendation for the TGA delegate/clinical evaluator. The requirement 
for prescriber certification is included in the approved PI. The sponsor has advised that it will remove this 
requirement and submit the updated PI following the completion of round 1 evaluation. From the RMP 
perspective, assessing prescriber competencies is more related to clinical practice than to product risk 
management. Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the clinical 
perspective, and whether advisory committee advice is needed.    

Sponsor’s response: The Sponsor notes that this recommendation is for the TGA delegate / clinical evaluator. 
However, as previously proposed, the sponsor has updated the PI and CMI to remove the 
prescriber certification and has provided a copy of the annotated and clean CMI and PI in Module 1.3.2 and 
1.3.1 respectively. 

RMP evaluator comment: Noted.  

Recommendation 20: This is a recommendation for the TGA delegate/clinical evaluator. The provision of 
24-hour phone service for patients is included in the approved PI. The sponsor has advised that it will 
remove this service and submit updated PI following the completion of round 1 evaluation. It is noted 
that the PI also advises that ‘patients must have the ability to access 24-hour emergency care’. This would 
ensure timely access to urgent medical attention and intervention. Therefore, the removal of 24-hour 
phone service is acceptable from the RMP perspective. It is recommended that the delegate/clinical 
evaluator considers the proposed PI change from the clinical perspective, in particular, whether and how 
much value the 24-hour phone service adds to patient safety outcomes.  

Sponsor’s response: As above, the Sponsor notes that this recommendation is for the TGA delegate / clinical 
evaluator. However, as previously proposed (and in accordance with the response to Question 19 above), the 
sponsor has updated the PI and CMI to remove the provision of the 24-hour phone service. A copy of the 
revised annotated and clean CMI and PI has been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Noted.  
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APPENDIX 1 – LIST OF ACRONYMS 

AE   Adverse Event 

ACM   Advisory Committee on Medicines 

AU-RMP  Australian Risk Management Plan 

CMI   Consumer Medicine Information 

DLP   Data Lock Point 

EMA   European Medicines Agency 

EU   European Union 

FDA   Food and Drug Administration 

MHRA   Medicines & Healthcare Products Regulatory Agency 

PI   Product Information 

PMAB   Prescription Medicines Authorisation Branch 

RMP   Risk Management Plan 

SOSC   Summary of Safety Concerns 

TGA   Therapeutic Goods Administration 
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RISK MANAGEMENT PLAN EVALUATION REPORT 
 

Submission type: PI update (corresponding to RMP updates) 
  

Sponsor: MS Health Pty Ltd 
Generic name: Mifepristone/ Misoprostol 

Trade name: MS-2-STEP 
  

Submission No; eSubmission ID: PM-2022-05475-1-5; e004967 
RMP file No: 2013/020378 

TRIM reference: D22-6199891 
 

AU-RMP: 
 (EU-RMP not available) 

 

Initial - Version 0.4; dated 24 November 2022; DLP 31 
May 2022  
e004967 (0006-) - Risk management plan - Clean  
D22-6187939 
 
Succession 2 - AU-RMP version 4.0 (dated 13 January 
2023, DLP 31 May 2022) 
D23-5035315 
 
Succession 3/Round 1 - AU-RMP version 4.0 (dated 17 
February 2023, DLP 31 May 2022) 
D23-5140670 
 
Round 2 – AU-RMP version 4.1 (dated 5 April 2023, DLP 
31 May 2022) 
 
Round 3 - AU-RMP version 4.2 (dated 9 May 2023; DLP 
31 May 2022) 
 

   Last evaluated AU-RMP: 
                           

Version 03; dated 13 November 2014; DLP 28 April 
2013  
R14/1181088 
 

Date finalised: 15 May 2023 [Round 3/pre-ACM] 
 

Referral to ACM: To be considered by ACM on 1-2 June 2023 as part of the 
submission  

Reason(s) for update: New safety concern added 
 Removed safety concern 
 Pharmacovigilance milestone met 
 Ceased risk minimisation activity 
 Other:  
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SUMMARY 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-05475-1-5). At Round 2, the sponsor submitted updated 
AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 2022) with their S31 response 
dated 6 April 2023. At Round 3, the sponsor provided an updated AU-RMP version 4.2 
(dated 9 May 2023; DLP 31 May 2022) to address recommendations from Round 2. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the need for prescribers to complete mandatory training and receive 
certification to be able to prescribe the product and to remove the requirement 
for recertification training. 

o To remove the requirement for a Sponsor provided 24 hours aftercare service 
• As the TGA has previously evaluated RMPs for this product, the focus of this review is 

on the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregna ncy exposure and risk of 
✓ - ✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregna ncy exposure (risk of 
✓ - ✓ ✓2 

malformations) 

Potential interaction with CYP3A4 
✓ ✓ 

inhibitors or inducers 
- -

Potential interaction with products 
✓ - ✓ -

interacting with the glucocorticoid receptor 

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver 
✓ - ✓ -

function 

Effects in women with impaired renal 
✓ - ✓ -

function 
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Effects in women with malnutrition  –  – 
Incorrect determination of gestational age  –  – 
Potential for missed ectopic pregnancy  –  2 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  –  – 

Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

 –  – 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 – 

 2 

1 Black box warning 
2 Patient Information and Consent Agreement form 

 
• The sponsor has updated the summary of safety concerns in line with recommendations 

by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. 
The summary of safety concerns is acceptable from an RMP perspective.  

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
There is one additional pharmacovigilance activity – an ongoing Canadian post-market 
surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. The 
pharmacovigilance plan is acceptable from an RMP perspective.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification, pharmacist registration and a Sponsor-provided 24 hours 
aftercare service.  Additional risk minimisation activities will consist of a black box 
warning, inclusion of CMI and instruction insert in pack, and Patient Information and 
Consent Agreement form. The sponsor will continue to make educational materials 
available as support to prescribers and dispensers. The proposed risk minimisation 
plan aligns with that in Canada. The RMP evaluator has noted the post-market 
experience with MS-2 Step, its well-established safety profile, and existing safety 
frameworks in place. The RMP evaluator has also noted the importance of timely access 
of this medicine in terms of patient-safety and the need to remove requirements that 
hinder patient access to reproductive services. The proposed changes to the risk 
minimisation plan are acceptable from an RMP perspective. Referral to ACM for advice 
on the changes to risk minimisation activities has been sought.  
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1. OUTCOME OF THE EVALUATION 

1.1. RECOMMENDATIONS TO THE SPONSOR – ROUND 3 

The updated AU-RMP version 4.2 (dated 9 May 2023; DLP 31 May 2022) has been considered.  

The recommendations made in the initial evaluation and Round 1, along with consideration of 
the sponsor response, are located in Section 6.1 and 6.2 respectively. 

The recommendations made in Round 2, along with consideration of the sponsor response, are 
located in Section 7.1.  

The sponsor has accepted all recommendations made by the RMP evaluator. There are no new 
or outstanding recommendations for the sponsor.  

The delegate has sought ACM advice regarding the removal of the requirement for prescriber 
certification and the removal of 24-hour phone service for patients.  

1.2. WORDING FOR CONDITIONS OF REGISTRATION 

Any changes to which the sponsor has agreed should be included in a revised RMP and ASA. 
However, irrespective of whether or not they are included in the currently available version of 
the RMP document, the agreed changes become part of the risk management system.  

The suggested wording is:  

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.2, dated 9 May 
2023, data lock point 31 May 2022), included with submission PM-2022-05475-1-5, to be 
revised to the satisfaction of the TGA, and any subsequent revisions, as agreed with the 
TGA will be implemented in Australia. 

As there will be substantial changes to the risk minimisation measures, routine submission of 
PSURs is requested. The following wording is recommended for the PSUR requirement: 

An obligatory component of risk management plans is routine pharmacovigilance. 
Routine pharmacovigilance includes the submission of periodic safety update reports 
(PSURs).  

Reports are to be provided in line with the current published list of EU reference dates no 
less frequently than annually until the period covered by such reports is not less than 
three years from the date of this approval letter.  

The reports are to at least meet the requirements for PSURs as described in the European 
Medicines Agency’s Guideline on good pharmacovigilance practices (GVP) Module VII-
periodic safety update report (Rev 1), Part VII.B Structures and processes. Note that 
submission of a PSUR does not constitute an application to vary the registration. Each 
report must have been prepared within ninety calendar days of the data lock point for 
that report. 
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1.3. ADVICE TO THE DELEGATE 

Recommendations 19 and 20 from Round 1 are for the TGA delegate/clinical evaluator:  

Recommendation 19. This is a recommendation for the TGA delegate/clinical evaluator. The 
requirement for prescriber certification is included in the approved PI. The sponsor has 
advised that it will remove this requirement and submit the updated PI following the 
completion of round 1 evaluation. From the RMP perspective, assessing prescriber 
competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from 
the clinical perspective, and whether advisory committee advice is needed.    

Recommendation 20. This is a recommendation for the TGA delegate/clinical evaluator. The 
provision of 24-hour phone service for patients is included in the approved PI. The sponsor 
has advised that it will remove this service and submit updated PI following the completion 
of round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability 
to access 24-hour emergency care’. This would ensure timely access to urgent medical 
attention and intervention. Therefore, the removal of 24-hour phone service is acceptable 
from the RMP perspective. It is recommended that the delegate/clinical evaluator considers 
the proposed PI change from the clinical perspective, in particular, whether and how much 
value the 24-hour phone service adds to patient safety outcomes.  

The sponsor has provided a response to these (see in Section 6.2). 
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2. BACKGROUND 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. The 
sponsor provided revised Education Program material (included as Appendix 1) with 
this submission. A revisedAU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 
2022) was provided with the sponsor's response to RMP evaluator's recommendations 
dated 13 January 2023. On 20 February 2023, the sponsor submitted further changes in 
AU-RMP version 4.0 (dated 17 February 2023; DLP 31 May 2022) which has been 
linked to the Category 1, Type J application (PM-2022-05475-1-5). At Round 2, the 
sponsor submitted updated AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 
2022) with their S31 response dated 6 April 2023. At Round 3, the sponsor provided an 
updatedAU-RMP version 4.2 (dated 9 May 2023; DLP 31 May 2022) to address 
recommendations from Round 2. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the need for prescribers to complete mandatory training and receive 
certification to be able to prescribe the product and to remove the requirement 
for recertification training. 

o To remove the requirement for a Sponsor provided 24 hours aftercare service 
• This RMP update is linked to the Category 1, Type J application (PM-2022-05475-1-5) 

that is currently under evaluation due to accompanying changes warranted to the 
Australian Product Information to support the proposed changes to the risk 
minimisation plan. 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

3. CHANGES TO THE SUMMARY OF SAFETY CONCERNS AND 
PHARMACOVIGILANCE/ RISK MINIMISATION ACTIVITIES 

At Round 3, the changes to safety concerns and/or activities proposed since the previous RMP 
evaluation of AU-RMP Version 03 (dated 13 November 2014; DLP 28 April 2013) are 
presented in the table below (~triketHrouga text indicates risks that have been removed and 
bold text indicates new/ changed risks) : 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Bleeebag + J + ,,. ,.,4,:i,, 

identified risks Infection, toxic shock syndrome ✓ _ 1 ✓ ✓2,3,A,...54 

Method failure ✓ _ 1 ✓ ✓2,3,4,..S,& 

Y~ePifte eea~Paef:ieas ,, ePtUftf)iftg + J + ~ 
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Uterine infection (endometritis, pelvic 
inflammatory disease)  

1 
 3,5,6 

Nausea, vomiting  1  3,5,6 
Diarrhoea  1  3,5,6 
Hypotension  –1  3,5,6 
Skin rashes, urticarial  1  3,5,6 
Cardiac disorders  –1  3, 5,6 

Important 
potential risks 

Inadvertent pregnancy exposure and risk of 
incomplete abortion with severe bleeding  – 

 3, 5,,6 

Inadvertent pregnancy exposure (risk of 
malformations)  – 

 3, 5,6 

Potential interaction with CYP3A4 
inhibitors or inducers  – 

 6 

Potential interaction with products 
interacting with the glucocorticoid receptor  – 

 6 

Severe asthma uncontrolled by treatment 
Induced bronchial asthma  – 

 6 

Effects in lactating women  –  6 
Effects in women with impaired liver 
function  – 

 6 

Effects in women with impaired renal 
function  – 

 6 

Effects in women with malnutrition  –  6 
Incorrect determination of gestational 
age  – 

 6 

Potential for missed ectopic pregnancy  –  3, 5,6 
Potential for postnatal developmental delay  –  – 
Potential for off-label use beyond the first 
trimester  – 

 6 

Potential for loss to follow up     
Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

 

– 

 – 

Missing 
information 

Inherited porphyria  – – – 
Theoretical interaction with NSAIDs  – – – 
Potential interaction with products 
interacting with the progesterone receptor  – – – 

Use in adolescents  – – – 
Pharmacological 
class effect 

Risks related to the use of prostaglandin 
 –  3,5,6 

1 Post marketing surveillance study (completed) 
2 Black box warning 
3 Patient Information and Consent Agreement form  
4 Optional SMS follow up text message 
5 24 hour nurse after care call service 
6 Physician education 
 
 
A clean SOSC table is provided below: 
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Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 
✓ 

-
✓ 

-
inhibitors or inducers 

Potential interaction with products 
✓ 

-
✓ 

-
interacting with the glucocorticoid receptor 

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver 
✓ 

-
✓ 

-
function 

Effects in women with impaired renal 
✓ 

-
✓ 

-
function 

Effects in women with malnutrition ✓ - ✓ -

Incorrect determination of gestational age ✓ - ✓ -

Potential for missed ectopic pregnancy ✓ - ✓ ✓2 

Potential for postnatal developmental delay ✓ - ✓ -

Potential for off-label use beyond the first 
✓ 

-
✓ -

trimester 

Potential safety risks in vulnerable groups -
including women in regional and remote 

✓ ✓ -
areas of Australia, who may be particularly 
at risk of being lost to follow-up 

Missing Inherited porphyria ✓ - - -
information Theoretical interaction with NSAIDs ✓ - - -

Potential interaction with products 
✓ 

- - -
interacting with the progesterone receptor 

Use in adolescents ✓ - - -

Pharmacological Risks related to the use of prostaglandin - ✓ ✓2 
✓ 

class effect 
1 Black box warning 
2 Patient Information and Consent Agreement 

3.1. SUMMARY OF CHANGES TO THE SOS(- INITIAL EVALUATION 

In the AU-RMP version 0.4 (dated 24 November 2022; OLP 31 May 2022) for MS-2 Step, the 
following new safety concerns have been added to the SoSC to align with the Canadian RMP 
(e004967 (0009-) -Attachment 1 - Canadian RMP) and the PI: 

• important identified risk - cardiac disorders 

• important potential risk - incorrect determination of gestational age 
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3.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC – INITIAL EVALUATION 

The Canadian RMP (dated 27 August 2020) was used as the reference RMP in the sponsor’s 
Periodic Benefit-Risk Evaluation Report (PBRER) for mifepristone and misoprostol combipack 
presentations, covering 01 June 2021 to 31 May 2022 (D22-6031778). The SoSC in the current 
Canadian RMP: 

 

There are significant differences between the Canadian and Australian RMP.  

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 
below differences with the Canadian RMP (dated 27 August 2020) remain: 

• Potential risks: induced bronchial asthma (in contrast with severe asthma 
uncontrolled by treatment), complication arising from the use in undiagnosed 
ectopic pregnancy.  

• Missing information: patients with renal, hepatic or cardiac impairment.  

Potential risk of ‘complication arising from the use in undiagnosed ectopic pregnancy’ is 
considered to be captured by ‘Potential for missed ectopic pregnancy’ included in the AU-RMP. 
This is satisfactory.  

Missing information of ‘patients with renal, hepatic or cardiac impairment’ is in part captured 
by potential risks ‘Effects in women with impaired liver function’ and ‘Effects in women with 
impaired renal function’. Given the classification of cardiac disorders as an important identified 
risk, and associated warnings in the PI to use with caution in women with risk factors for 
cardiovascular disease or established cardiovascular disease, this is satisfactory. 

Use in pregnant subjects is not listed in the AU-RMP as missing information. This is satisfactory. 

The sponsor should be asked to provide reasons on the difference in potential risk of ‘induced 
bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.      

The sponsor should also be reminded to routinely review the safety concerns in the AU-RMP to 
ensure it reflects up-to-date safety information. Taking into account the product’s reasonable 
marketing experience (as single ingredient and as combination pack), as well as the fact no 
additional pharmacovigilance activity is planned to further characterise the risks, the sponsor 
should evaluate whether any safety concerns can be removed. Further, in the absence of an EU-
RMP, any changes to international RMPs should be assessed to determine whether similar 
updates are warranted in Australia.  
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The sponsor is requested to provide a description of the process for maintenance of the AU
RMP ( e.g. standard operating procedure document). 

3.3. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION-SUCCESSION 2 & 3 (ROUND 1) 

Changes from AU RMP version 03 to version 4.0 RMP evaluator comment 

Removed the following important identified risks: This aligns with the Canadian RMP. . Bleeding . Contractions/ cramping . Uterine infection . Nausea and vomiting . Diarrhoea . Hypotension . Skin rashes / urticaria 

Important potential risk "Severe asthma This aligns with the Canadian RMP. 
uncontrolled by treatment" changed to "Induced 
bronchial asthma" 

There were no further changes to the safety specification between AU-RMP version 4.0 ( dated 
13 January 2023; OLP 31 May 2022) andAU-RMP version 4.0 (dated 17 February 2023; OLP 31 
May2022). 

The sponsor has noted that AU-RMP also has further potential risks that are not included in the 
Canadian RMP, or risks that are presented slightly differently. 

3.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC- SUCCESSION 2 & 3 (ROUND 

1) 

The summary of safety concerns is considered acceptable from an RMP perspective. 

It is acknowledged that the sponsor has committed to ensuring that any future changes that are 
made to Canadian RMP will be assessed to determine whether the same updates are also 
warranted in Australia. 

The updated RMP version 4.0 ( dated 17 February 2023) submitted by the sponsor has the 
same version number with a different date from version 4.0 ( dated 13 January 2023). To avoid 
confusion, for future submissions, the sponsor should update the version number and date for 
each revision. 

3.5. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION - ROUND 2 

Changes from AU RMP version 4.0 to 4.1 RMP evaluator comment 

Removed important potential risks 'Potential for This aligns with the Canadian RMP. Given there are 
loss to follow-up' no additional pharmacovigilance activities and 

additional risk minimisation activities to 

specifically address these safety concerns, and the 
importance of follow-up is well described in the PI 
and CMI, this is acceptable. 

Removed important potential risks 'Potential safety This should remain in the SOSC as there are 
risks in vulnerable groups including women in additional considerations to this risk with regards 
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regional and remote areas of Australia, who may be 
particularly at risk of being lost to follow-up’ 

to access to further advice or treatment if follow-up 
does not occur. 

 

3.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC – ROUND 2 

The potential risk ‘Potential safety risks in vulnerable groups including women in regional and 
remote areas of Australia, who may be particularly at risk of being lost to follow-up’ should 
remain in the SOSC as there are additional considerations to this risk with regards to access to 
further advice or treatment if follow-up does not occur.  

Further, it is noted that this safety concern is not discussed in the PSUR, which uses the 
Canadian RMP as the reference document. It is requested that the sponsor provide an 
assessment of this safety concern with the PSUR submission expected August 2023.  This 
assessment may serve to support the removal of this safety concern (can be submitted as an 
RMP update). 

3.7. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SOSC – ROUND 3 

The Sponsor has amended the RMP to reinsert the potential risk ‘Potential safety risks in 
vulnerable groups including women in regional and remote areas of Australia, who may be 
particularly at risk of being lost to follow-up’. Additionally, the Sponsor provides and assurance 
that an assessment of this safety concern will be provided with the next PSUR submission 
which is expected in August. 

The summary of safety concerns is considered acceptable from an RMP perspective.  

 

4. PHARMACOVIGILANCE PLAN 

4.1. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN – INITIAL EVALUATION 

The post marketing surveillance study of use of mifepristone/mifepristol for early medical 
abortion within MSIA clinics is now completed. Section III.2 and Section SIII has been updated 
to capture this.  

4.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN – INITIAL 
EVALUATION 

Information regarding the study should be removed from the pharmacovigilance plan in the 
RMP since final study report/results have been submitted to the TGA for assessment. The study 
should also be deleted as an additional pharmacovigilance activity in Section V.3 in AU-RMP.  

4.3. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN – SUCCESSION 2 & 3 (ROUND 1) 

The completed study has been removed from the pharmacovigilance plan in the updated AU 
RMP, as requested.   

There were no changes to pharmacovigilance plan submitted in Succession 3.  
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4.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - SUCCESSION 

2 & 3 (ROUND 1) 

There are no additional pharmacovigilance activities in the AU RMP. It is noted that the 
Canadian RMP includes a planned Canadian-specific post-market study: 

Planned 
Safety Concern Additional activity Proposed actions/ outcomes submission 

date 

Planned studies 
---------------------------------

Method failure, Canadian Phase IV A Phase IV Multi-Centre Prospective TBD 
Infection, toxic study Study on the Safety of Combination 

shock syndrome, Mifepristone/ Misoprostol for Medical 
cardiac Abortion Under 63 Days Gestation 

disorders, Among Canadian Women 
Inadvertent risk 

of pregnancy, Primary objective: To determine rate 
induced of surgical aspiration, for any reason, 

bronchial within 21 days following medical 
asthma, abortion with combination 

incorrect mifepristone / misoprostol 
determination of 
gestational age, 

Potential for 
missed ectopic 

pregnancy 

The findings from the above study are applicable to Australia and should be included in the AU
RMP. The sponsor should include planned submission dates of study reports. 

When available a revised RMP which considers the completed study outcomes should be 
submitted to the TGA for review. 

4.5. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - ROUND 2 

The sponsor has included information on the ongoing Canadian Phase IV study in Section III.2 
of the AU-RMP, as requested. 

4.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - ROUND 2 

The ongoing Canadian post-market surveillance study should also be added to the tables in 
Section III.3 (Table 10) and V.3 (Summary ofrisk minimization measures) as appropriate. Refer 
to the Canadian RMP to identify the safety concerns that will be addressed by this additional 
pharmacovigilance activity. 

It is acknowledged that the sponsor commits to submitting a revised RMP that considers 
completed study outcomes to the TGA when available. The sponsor should submit key findings 
from the study as an accompanying document. The full study report is only required upon 
TGA's request. 

The annotated AU-RMP version 4.1 ( dated 5 April 2023) tracks all changes since the approved 
version 03 (dated 13 November 2014) i.e. marks changes from version 0.4 to the two 
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subsequent versions 4.0 to version 4.1. To avoid confusion and for ease of evaluation, annotated 
documents should only track the changes made since the last submitted version.  

4.7. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN – ROUND 3 

The sponsor has amended the RMP to include the Canadian post-market surveillance study in 
Sections V.3. The sponsor has not included this study in Section III.3, table 10, as this study is 
not an imposed or required additional pharmacovigilance activity. It is noted that the study 
details are included in the previous section III.2. This is acceptable.  

The sponsor will provide key findings from the Canadian postmarket surveillance study as an 
accompanying document when available.  

The pharmacovigilance plan is considered acceptable from an RMP perspective.  

5. RISK MINIMISATION PLAN 

5.1. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – INITIAL EVALUATION 

The sponsor proposes to remove from the risk minimisation plan: 

• the requirement for pharmacist registration to dispense the product 

• the requirement for re-certification training for prescribers.  

5.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – INITIAL 
EVALUATION 

Detailed evidence/justification to support these proposals have not been provided. The 
sponsor should provide discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available 
compared to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-
certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Given the reasonable worldwide marketing experience with mifepristone and mifepristol (IBD 
28 June 1984 for misoprostol, 29 December 2010 for mifepristone, and MS-2 Step first 
registered in Australia 04 June 2014), the safety profile is considered well established. Clinical 
practice and understanding, along with the other additional risk minimisation activities in 
place, are likely adequate to manage the risks. It is acknowledged that the timeliness of access 
is essential and corresponds to effectiveness of the product. Final decision on the proposed 
changes to the risk minimisation plan will be made after review of the sponsor’s response.  

The sponsor has proposed that ‘once registered and certified no re-registration or re-
certification is required’ for prescribers. It is assumed that this re-certification refers to the 
periodic renewal of the certificate for the purpose of knowledge maintenance. The sponsor 
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should provide clarification in the RMP on whether and how it plans to inform prescribers of 
the updated safety information when new evidence becomes available.  

The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to ensure 
that ‘distribution of MS-2-Step is controlled and monitored. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should 
note, according to the EMA GVP Module XVI, controlled distribution and controlled access 
programs are different measures that serve different purposes1.  

Further, the sponsor should amend Section V.3 Summary (table) of risk minimisation measures 
as follows:  

• Completed post-marketing surveillance study is still listed as an additional 
pharmacovigilance activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this 
is considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for 
potential risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential 
interaction with products interacting with the glucocorticoid receptor, Severe asthma 
uncontrolled by treatment, Incorrect determination of gestational age – this should be 
revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

5.3. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – SUCCESSION 2 & 3 

The sponsor has submitted additional changes to the risk minimisation plan in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022). In summary, the following changes to the risk 
minimisation plan are proposed (new in bold):  

• To remove the requirement for pharmacists to be registered to be able to dispense the 
product.  

• To remove the requirement for prescriber recertification.  

• To remove the requirement for prescribers to complete mandatory training and 
receive certification to be able to prescribe the product.  

• To remove the requirement for a Sponsor provided 24 hours aftercare service 

As the requirement for prescriber certification and 24-hour phone service are included in the 
PI, the sponsor has advised that it will remove these and submit the updated PI following the 
completion of round 1 evaluation2.  

The sponsor states that this would align the MS-2 Step RMP with the expectations of RMPs of 
the majority of medicines registered with the TGA, and with expectations around prescriber 
competency for a medicine that has been in-market for many years with hundreds of thousands 

 
1EMA Guideline on good pharmacovigilance practices Module XVI, dated 28 March 2017, EMA/204715/2012 Rev 2,    
https://www.ema.europa.eu/en/documents/scientific-guideline/guideline-good-pharmacovigilance-practices-
module-xvi-risk-minimisation-measures-selection-tools_en-3.pdf 
2 e004967 (0009-) - Cover Letter - 2023-02 Cat 1, Type J, RMP 
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Australian women having been prescribed MS-2 Step since it was first registered over 8 years 
ago.  

The information in the AU-RMP regarding restricted distribution has been deleted with the 
proposed removal of mandatory training program and certification for prescribers.  

5.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – 
SUCCESSION 2 & 3 (ROUND 1) 

The Sponsor has amended Section V.3 Summary of risk minimisation measures (table) in 
accordance with the above requested changes. However, further changes are required: 

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 
follow-up’ are missing and need to be added 

Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is 
considered additional risk minimisation 

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential 
safety risks in vulnerable groups including women in regional and remote areas of 
Australia, who may be particularly at risk of being lost to follow-up’ are missing and 
need to be added 

Misoprostol was first approved in Australia on 7 July 1993, mifepristone on 29 August 2012 
and MS-2 Step was registered on 4 June 2014. Given the post-market experience with MS-2 Step 
in Australia and worldwide, the product’s safety profile is well-established. Safety concerns in 
the SOSC have been removed with this AU-RMP update, which still includes additional potential 
risks to the Canadian RMP.  

Furthermore, it is reasonable to expect that prescribers and dispensers have a level of clinical 
knowledge of MS-2 Step, or be able to refer to resources available (e.g. the PI) to ensure safe 
and effective use as like any other medicine. The sponsor will also continue to make the MS-2 
Step training materials available to both prescribers and dispensers so that skill levels can be 
maintained. The patient information and consent form should continue to be implemented.  

The sponsor has informed that based on the latest available data in 2020, less than 20% of 
pharmacists are registered in Australia to dispense MS-2 Step (see Section 6.1, 
Recommendation 6). As indicated, this presents a patient-safety risk of delayed access to 
medication, particularly in regional and rural areas as well as for patients whose gestation is 
approaching the upper limit of MS-2 Step’s registered indication.    

It is noted that in Australia, there is a government funded service available - healthdirect 
hotline – which provides 24-hour/7-day health advice from a registered nurse. Moreover, 
distribution of MS-2 Step will be tracked via general pathways of PBS Authority prescription 
and PBS dispensing and safety concerns will continue to be monitored by the sponsor under 
routine pharmacovigilance and reported as necessary as specified in Pharmacovigilance 
responsibilities of medicine sponsors: Australian recommendations and requirements. The sponsor 
may also be requested to provide a PSUR to the TGA at any time.  

Document 3



Risk Management Plan Evaluation of Mifepristone/Misoprostol (MS-2 Step) – Round 3                                          Submission No. PM-2022-05475-1-5 

19 
 

The sponsor has pointed out that internationally, in Canada, since 2017 registration of health 
professionals with Celopharma is no longer required in order to prescribe or dispense 
Mifeqymiso3. The sponsor states no adverse safety signals or additional risk minimisation 
activities identified in Canada with this change to a broader access regimen. It was noted in the 
Canadian Monograph for Mifeqymiso4, it is stated that “Mifegymiso should be prescribed by 
health professionals with adequate knowledge of medical abortion and/or who have completed a 
Mifegymiso education program”.  

The RMP evaluator has noted the need to remove requirements that hinder patient access to 
reproductive services. The evaluator has also noted different risk mitigation strategies 
employed by different comparable overseas regulators.  

The US FDA has reviewed and finalised the Risk Evaluation and Mitigation Strategies (REMS) 
for mifepristone on 3 January 2023. The REMS lists ‘requiring healthcare providers who 
prescribe mifepristone to be certified in the Mifepristone REMS Program’ as a goal of the 
REMS5.  

The RMP evaluator has noted that the advice on 24-hour phone service is also provided in the 
Australian Consumer Medicine Information (CMI). The sponsor should submit the updated CMI 
to ensure consistent information in the RMP, PI, and CMI.  

The requirement for prescriber certification is included in the Australian Product Information 
(PI). The sponsor has advised that it will remove this requirement and submit the updated PI 
following the completion of round 1 evaluation. From the RMP perspective, assessing 
prescriber competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the 
clinical perspective, and whether advisory committee advice is needed.    

The provision of 24-hour phone service for patients is included in the PI. The sponsor has 
advised that it will remove this service and submit updated PI following the completion of 
round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability to 
access 24-hour emergency care’. This would ensure timely access to urgent medical attention 
and intervention. Therefore, the removal of 24-hour phone service is acceptable from the RMP 
perspective. It is recommended that the delegate/clinical evaluator considers the proposed PI 
change from the clinical perspective, in particular, whether and how much value the 24-hour 
phone service adds to patient safety outcomes.  

5.5. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – ROUND 2 

At Round 2, the sponsor confirms that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners and prescribers and 

 
3 MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product Monograph and Risk Management 
Plan, accessed 23 February 2023, MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product 
Monograph and Risk Management Plan - Canada.ca 
4 MIFEGYMISO (mifepristone and misoprostol tablets) Canadian Product Monograph, accessed 23 February 2023, 
00050659.PDF (hres.ca) 
5 US FDA approved REMS for mifepristone, accessed on 24 February 2023, 
https://www.accessdata.fda.gov/scripts/cder/rems/index.cfm?event=RemsDetails.page&REMS=390  
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dispensers will be made aware on how to access them via the existing online website 
(www.ms2step.com.au).   

The proposed changes to the risk minimisation plan to remove pharmacist registration, 
prescriber certification and the Sponsor provided 24 hours aftercare service are considered 
acceptable from an RMP perspective for the reasons discussed above. The PI and CMI have been 
updated to reflect the proposed changes to the risk minimisation plan.  

As requested at Round 1, the Patient Information and Consent Agreement form and the 
Educational program materials should be appended to the AU-RMP. The Educational program is 
still part of the RMP, and the sponsor should provide the educational materials - see TGA RMP 
guidance Section 5.3. From RMP perspective, the educational materials continue to be provided 
to prescribers and it is our expectation that prescribers will undergo the training. The sponsor 
needs to include educational materials in track changed version to show any update since the 
last time RMP was evaluated. 

The sponsor is requested to make further changes to the risk minimisation plan, as follows: 

• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 
Summary of risk minimization measures (table; page 38) in the AU-RMP  

• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 in 
Section V.1 of the AU-RMP 

• Append the educational materials and the Patient Information and Consent Agreement 
form to the AU-RMP 

• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text 
relating to the mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure 
healthcare professional website www.ms2step.com.au, or by calling the company 
directly. The Sponsor may change the restrictions on supply if in the future an 
effective control mechanism on prescriber access becomes possible via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website 
www.ms2step.com.au  

 

5.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – ROUND 2 

The Sponsor has satisfactorily amended the RMP in accordance with the above requested 
changes including appending the Educational Program materials and Patient Information Sheet 
- Consent form to the AU-RMP.  

The delegate has sought ACM advice regarding the removal of the requirement for prescriber 
certification and the removal of 24-hour phone service for patients.  
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5.7. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS OF ADDITIONAL RISK MINIMISATION 
ACTIVITIES 

Additional risk minimisation activities consist of a black box warning, inclusion of CMI and 
instruction insert in pack, Patient Information and Consent Agreement, and prescriber 
educational materials (as supportive resources; non-mandatory training).  

This is considered sufficient based on the above discussion from an RMP perspective. 

5.8. PRODUCT LABELLING  

5.8.1. Product Information 

The sponsor should confirm whether the new data from the completed post-market 
surveillance study study added to Section SIII (Clinical trial exposure) of the AU-RMP version 
0.4 (and Section 3.6 of Annex 1.1) will be added to the Australian PI:  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes 
International clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 
and 30 September 2015, patients were administered 200 mg mifepristone orally in-clinic, 
followed 24- 48 hours later by 800 micrograms of misoprostol buccally, self-administered at 
home. Method success was defined as complete abortion not requiring surgical intervention. 
Follow up information was available for 13,078 (87.2%) of the total cohort. Medical abortion 
was successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and 
gestational ages were associated (P < 0.001) with a slight increase in method failure. There 
were 674 serious adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) 
and haemorrhage (17; 0.13%) were rare. One death was recorded (<0.01%); however, an 
association between EMA and cause of death, necrotising pneumonia, was not established.  

Moreover, the sponsor should make a minor editorial change (in bold). 

Succession 2 update 

The sponsor has confirmed in their response that the Australian PI will be updated with the 
completed post-market surveillance study data as part of the next submitted Category 1, Type J 
application (see Section 6.1, Recommendation 4).  

5.8.2. Consumer Medicine Information  

The sponsor should ensure any PI updates are captured in the CMI where applicable.  

The CMI along with the instruction insert will be included in the pack. 

5.9. ADDITIONAL RISK MINIMISATION MATERIALS 

The sponsor submitted revised Educational Program material (with tracked changes) with the 
AU-RMP update submission (as Annex 1; D22-6187939).  There were mostly editorial changes 
to reflect current approved indication and current practices, as well as inclusion of current post 
marketing data. Of note, the refresher materials have been removed from the package.  

In the training manual (Annex 1.1), the sponsor included interim information regarding a 
pending TGA application to remove PI precautions regarding rhesus alloimmunisation to align 
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with current Australian and International guidelines. It was recommended that the sponsor 
only incorporate advice that has been approved.  

Succession 2&3 (Round 1) update 

At Succession 2, the sponsor had submitted an updated training manual with the requested 
changes with their response.  

At Succession 3, the Educational program material has been removed from the AU-RMP with 
the proposed removal of mandatory training program and certification for prescribers. 
However, it is noted that the sponsor will continue to provide access to prescriber training to 
support the education of prescribers. Physician education and Patient Information and Consent 
Agreement are listed as additional risk minimisation measures in the AU-RMP and these 
materials should be appended to the AU-RMP. Further, the sponsor should ensure prescribers 
(and dispensers) are made aware of the availability of MS-2 Step training materials and how to 
access these.   

The sponsor should make the minor editorial change to Section 3.6 of the training manual to 
amend “administration” to “administered” (see Section 5.5.1). 

Round 3 update 

The Educational Program materials and Patient Information Sheet - Consent form has been 
appended to the AU-RMP. The training manual and slide deck has been edited to remove 
references to prescriber certification and the 24-hour aftercare service. This is acceptable. 

6. EVALUATION OF SPONSOR RESPONSE  

6.1. RECONCILIATION OF RECOMMENDATIONS SENT 13 DECEMBER 2022 

The sponsor’s response, dated 13 January 2023, can be found on 

TRIM D23-5035315  

docuBridge e004967 (0008-) - Response - 2023-01 Response to RFI 

The sponsor has provided and updated AU-RMP version 4.0 (dated 13 January 2023, DLP 31 
May 2022) with their response.  

Recommendation 1: The sponsor is requested to provide reasons on the difference in potential risk of 
‘induced bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.     

Sponsor’s response: The Sponsor proposes to update the potential risk of ‘severe asthma uncontrolled by 
treatment’ to ‘induced bronchial asthma’. As currently detailed in the AU-RMP, bronchospasm may occur 
with some prostaglandins and prostaglandin analogues. The possibility should be borne in mind in patients 
with a history of asthma. 
The potential risk ‘induced bronchial asthma’ is currently included in the Canadian RMP and is targeted for 
review and safety surveillance as part of the annual PBRER (reports of induced bronchial asthma are 
identified using a prespecified list of preferred terms in MedDRA version 16.0). 
A copy of the proposed updated AU-RMP has been provided in Module 1.8. 

RMP evaluator comment: The important potential risk of ‘severe asthma uncontrolled by 
treatment’ has been replaced with ‘induced bronchial asthma’ in line with Canadian RMP in the 
updated AU-RMP. This is acceptable.  
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Recommendation 2: The sponsor is requested to provide a description of the process for maintenance of 
the AU-RMP (e.g. standard operating procedure document).  
In accordance with the guidance on Risk management plans for medicines and biologicals throughout the 
lifecycle of the product, RMPs must be maintained to incorporate new safety information. Any significant 
updates are required to be submitted to the TGA for evaluation within a timely manner. In accordance 
with the Pharmacovigilance Guidelines, sponsors should have processes in place (with well-defined 
responsibilities, requirements and timelines) to ensure they comply with their post-approval 
commitments.  
Further, the sponsor is reminded to routinely review the safety concerns in the AU-RMP to ensure it 
reflects up-to-date safety information. Taking into account the product’s reasonable marketing 
experience (as single ingredient and as combination pack), as well as the fact no additional 
pharmacovigilance activity is planned to further characterise the risks, the sponsor should evaluate 
whether any safety concerns can be removed. Further, in the absence of an EU-RMP, any changes to 
international RMPs should be assessed to determine whether similar updates are warranted in Australia.  

Sponsor’s response: The maintenance of the AU-RMP is managed via agreements in place with their supplier 
(Linepharma International Limited). Specifically, the Safety Data Exchange Agreement (SDEA) held between 
MS Health Pty Ltd and Linepharma International Limited (supplier)includes the responsibilities relating to 
the AU-RMP. The SDEA specifies that the supplier coordinates an update to the RMP if a significant safety 
signal is detected, including immediate notification to MS Health of any significant safety issues. Following 
the receipt of a notification of a significant safety issue from the supplier, MS Health is then responsible for 
preparation and maintenance of the AU-RMP including any required submission to TGA (according to TGA 
guidelines including any specified timelines). MS Health is also responsible for implementation of any 
applicable risk minimisation measures. 
Additionally,  (the service provider) have a standard operating procedure in place for the 
management of safety information. This dictates that the updated AU RMP be submitted to the TGA in 
accordance with the TGA RMP guidelines. 
Further to the above, the Sponsor has reviewed the safety concerns listed within the AU-RMP and proposes to 
remove those that have a low risk in regard to the seriousness of the safety concern, a low risk to the 
individual patient and have minimal impact on public health. The following identified risks have therefore 
been removed as part of this response: 
• Bleeding 
• Contractions / cramping 
• Uterine infection 
• Nausea and vomiting 
• Diarrhoea 
• Hypotension 
• Skin rashes / urticaria 
A clean and annotated copy of the proposed AU-RMP has been provided in Module 1.8. 
In the absence of the EU-RMP, the Sponsor confirms that the safety concerns that are listed within the AU-
RMP and the changes proposed above, align with those detailed in the Canadian RMP (although it is noted 
that the AU RMP still includes additional potential risks over and above those that are included in the 
Canadian RMP, or presents these slightly differently). A copy of the Canadian RMP has been provided as 
Attachment 1 to this response. An assurance is provided that any future changes that are made to Canadian 
RMP with be assessed to determine whether the same updates are also warranted in Australia (as per the 
processes defined above). 

RMP evaluator comment: The sponsor’s commitment to assess future changes made to the 
Canadian RMP to determine whether similar updates are warranted in Australia is acknowledged. 
The sponsor’s proposal to remove the above important identified risks is consistent with the 
Canadian RMP and is acceptable.   

s47
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Recommendation 3: The sponsor should remove information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP as final study report/results have been 
submitted to the TGA for assessment. The study should also be deleted as an additional 
pharmacovigilance activity in Section V.3 in AU-RMP. 

Sponsor’s response: The sponsor has removed the information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP. The study has also been deleted as an 
additional pharmacovigilance activity in Sections III.2 and V.3 of the RMP. 

RMP evaluator comment: The AU RMP has been updated as requested.  

Recommendation 4: The sponsor should confirm whether the data from the completed post-market 
surveillance study added to Section SIII (Clinical trial exposure) of the AU-RMP version 0.4 (and Section 
3.6 of Annex 1.1) will be added to the Australian PI. 

Sponsor’s response: The sponsor confirms that they propose to update the Australian PI with the completed 
postmarket surveillance study data as part of the next submitted Category 1, Type J application 

RMP evaluator comment: Noted. This is acceptable. 

Recommendation 5: The sponsor should make the following minor editorial change (in bold): 
In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 September 
2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24- 48 hours later 
by 800 micrograms of misoprostol buccally, self-administered at home. Method success was defined 
as complete abortion not requiring surgical intervention. Follow up information was available for 
13,078 (87.2%) of the total cohort. Medical abortion was successful in 95.16% (12,445/13,078) of 
women with follow-up. Higher patient and gestational ages were associated (P < 0.001) with a 
slight increase in method failure. There were 674 serious adverse events (5.15%), mainly due to 
method failure. Infection (15; 0.11%) and haemorrhage (17; 0.13%) were rare. One death was 
recorded (<0.01%); however, an association between EMA and cause of death, necrotising 
pneumonia, was not established.  

Sponsor’s response: The sponsor has updated the RMP in accordance with the requested minor editorial 
amendment. A copy of the updated RMP has been provided in Module 1.8. 

RMP evaluator comment: The AU RMP has been updated as requested.  
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Recommendation 6: To support the proposals to remove requirements for prescriber recertification 
training and pharmacist registration, the sponsor should provide justification/discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available compared 
to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Sponsor’s response: As of December 2022, there are 5,472 pharmacists registered to provide MS-2 Step® to 
Australian patients. The most recent Dept of Health data (Allied Health factsheets) reports a total of 32,904 
pharmacists registered in Australia in 2020 (more recent data not available); indicating only ~17% of 
pharmacists are currently registered to dispense MS-2 Step to patients. 
The challenge of having less than 20% of pharmacists registered to dispense MS-2 Step presents a risk from a 
patient-safety perspective of delayed access to medication. This is especially so for patients in either regional 
and remote settings where there may not be an easily accessible registered pharmacist; as well as for 
patients whose gestation is approaching the upper limit of MS-2 Step’s registered indication and for whom 
timely access to MToP is even more critical. MS Health will continue to make the MS-2 Step training 
materials available to both prescribers and dispensers so that skill levels can be maintained, but removal of 
these specific requirements (prescriber recertification, dispenser registration) is expected to improve the 
ability of patients to receive timely access to their medication. 
MS Health notes that within the Canadian setting, since 2017 patients seeking a medical termination of 
pregnancy are dispensed an identically configured Mifepristone + Misoprostol composite pack by 
pharmacists who are not required to register prior to dispensing; or physicians who need to recertify. There 
have been no adverse safety signals or additional risk minimisation activities identified in Canada with this 
change to a broader access regimen. 

RMP evaluator comment: Noted. Considering the proposed removal of mandatory training 
program and certification of prescribers and dispensers, the sponsor should ensure prescribers 
and dispensers are aware of the availability of MS-2 Step training materials and how to access 
these.   

Recommendation 7: The sponsor has proposed that ‘once registered and certified no re-registration or 
recertification is required’ for prescribers. It is assumed that this re-certification refers to the periodic 
renewal of the certificate for the purpose of knowledge maintenance. The sponsor should provide 
clarification in the AU-RMP on whether and how it plans to inform prescribers of the updated safety 
information when new evidence becomes available. 

Sponsor’s response: The Sponsor confirms that re-certification refers to the periodic renewal of the 
certificate for the purpose of knowledge maintenance. 
The MS-2 Step composite pack product has been available in Australia for over 8 years (registered 4/6/2014, 
marketed 1/2/2015). The pack components (Mifepristone + Misoprostol) have been registered for the 
Medical Termination of Pregnancy in Australia (and globally) prior to this. The product’s characteristics, 
safety and AE profile are relatively well understood. There is no proposed change in the patient population 
as part of this application and as such, it is unlikely that a significant change to the product’s existing safety 
profile is going to be encountered. 
It is noted that prescribing Medical Practitioner’s must remain up-to-date on changes to the safety profile for 
any product that they prescribe. This information is communicated to prescribers via PI updates and notices 
on the TGA website (as appropriate). In the event of a significant change to the product safety profile and a 
need to rapidly disseminate information to prescribers, MS Health would utilise the channels mentioned 
above and also utilise the MS-2 Step prescriber database (which is being proposed to remain in place). MS 
Health proposes to continue to utilise the standard channels used for other registered medicines when 
providing updated information to prescribers. 

RMP evaluator comment: The sponsor’s response is acceptable.  
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Recommendation 8: The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to 
ensure that “distribution of MS-2-Step is controlled and monitored”. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should note, 
according to the EMA GVP Module XVI, controlled distribution and controlled access programs are 
different measures that serve different purposes. 
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Sponsor’s response: The European Medicines Agency (EMA) guidance; Guideline on good pharmacovigilance 
practices (GVP), Module XVI, Section XVI.B.2.2 states the following: 
“Since a controlled access programme has large implications for all stakeholders, the use of such a 
programme should be limited and should be guided by a clear therapeutic need for the product based on its 
demonstrated benefit” 
The sponsor’s proposed RMP amendments i.e. removing the need for prescriber recertification and removing 
the need for dispenser registration, is endeavouring to minimise impacts on patients who may otherwise 
struggle to access their medication in a timely manner. MS Health proposes to continue providing prescriber 
education and maintain the database of certified prescribers to act as a control on any potential product 
misuse or abuse. 
In addition to this, MS Health highlights the fact that it is the responsibility of the prescriber to ensure that 
they are compliant with relevant requirements to provide any therapeutic product e.g. they have completed 
any relevant training and have the required knowledge to prescribe the therapeutic product in question. 
With respect to the MS-2 Step product, an additional extra level of control is provided during the PBS-script 
approval process. The majority of MS-2 Step scripts are PBS-scripts; the approval process requires the 
prescriber to affirm that they are certified to prescribe. 
NB: this need to affirm certification exists regardless of whether the product is designated Authority 
Required or Streamlined Authority. 
Given the above, it is unlikely for additional restricted access controls to be required and MS Health 
highlights the fact that the impetus for removing the requirement for dispenser registration is to improve 
patient access. Especially those patients located in rural and/or remote settings; and those later in their 
gestation and for who the timely access to medication is critical (and can be more challenging). 
Within this context, the term “Restricted Access to MS-2 Step” (compared to the EMA GVP Module XVI 
definition, as provided below for ease of reference) may be inappropriate and appears to be a carryover from 
the preceding RMP document. The sponsor proposes amending this to “Restricted Distribution of MS-2 Step” 
as the product will continue to be distributed through controlled pharmaceutical supply chains; thus 
minimising the potential for product misuse or abuse. 
 
EMA GVP Definitions 
XVI.B.2.3.1. Controlled distribution system A controlled distribution system refers to the set of measures 
implemented to ensure that the stages of the distribution chain of a medicinal product are tracked up to the 
prescription and/or pharmacy dispensing the product. Orders and shipments of product from a single or 
multiple identified distribution points facilitate traceability of the product. For instance, this sort of 
measures could be considered for those products controlled in each country under the respective national 
legislations to prevent misuse and abuse of medicines. 
XVI.B.2.2. Controlled access programme A controlled access programme consists of interventions seeking to 
control access to a medicinal product beyond the level of control ensured by routine risk minimisation 
measures, i.e. the legal status. Since a controlled access programme has large implications for all 
stakeholders, the use of such a programme should be limited and should be guided by a clear therapeutic 
need for the product based on its demonstrated benefit (e.g. it treats a serious disease without alternative 
therapies; it treats patients who have failed on existing therapies), the nature of the associated risk (e.g. risk 
is lifethreatening), and the likelihood that this risk can be managed by such a programme. Therefore, 
controlled access should only be considered as a tool for minimising an important risk with significant public 
health or individual patient impact for a product with clearly demonstrated benefits but which would not 
otherwise be available without a programme where patient access is contingent on fulfilling one or more 
requirements prior to a product being prescribed or dispensed in order to assure its safe use. 
Examples of requirements that need to be fulfilled before the product is prescribed and/or dispensed and/or 
used in a controlled access programme are listed below (they may be included individually or in 
combination): • specific testing and/or examination of the patient to ensure compliance with strictly defined 
clinical criteria; • prescriber, dispenser and/or patient documenting their receipt and understanding of 
information on the serious risk of the product; • explicit procedures for systematic patient follow-up through 
enrolment in a specific data collection system e.g. patient registry; • medicines made available for dispensing 
only by pharmacies that are registered and approved to dispense the product. On occasions, a requirement 
to test or to monitor a patient in a specific way can also be used as a controlled access tool. For example, 
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monitoring of the patient’s health status, laboratory values or other characteristic prior to and/or during 
treatment, e.g. electrocardiogram, liver function tests, regular blood tests, pregnancy tests (which can be 
part of a pregnancy prevention programme). Measures should be put in place to ensure that monitoring 
takes place according to the SmPC where this is critical to risk-benefit balance of the product. 

RMP evaluator comment: The section regarding restricted distribution has been removed with the 
proposed removal of mandatory training program and certification for prescribers.  

Recommendation 9: The sponsor should amend Section V.3 Summary (table) of risk minimisation 
measures as follows: 

• Completed post-marketing surveillance study is still listed as an additional pharmacovigilance 
activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this is 
considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for potential 
risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential interaction with 
products interacting with the glucocorticoid receptor, Severe asthma uncontrolled by treatment, 
Incorrect determination of gestational age – this should be revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

Sponsor’s response: The Sponsor has amended Section V.3 Summary (table) of risk minimisation measures in 
accordance with the above requested changes and in other sections as applicable. A copy of the update AU 
RMP has been provided in Module 1.8. 

RMP evaluator comment: Further changes to the table in Section V.3 are required: 
• Identified risk ‘Cardiac disorders’ is missing and needs to be added 
• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 

follow-up’ are missing and need to be added 
 
Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure. 
• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety 

risks in vulnerable groups including women in regional and remote areas of Australia, 
who may be particularly at risk of being lost to follow-up’ are missing and need to be 
added 

Recommendation 10: In the revised training manual (Annex 1.1), the sponsor has included interim 
information regarding a pending TGA application to remove PI precautions regarding rhesus 
alloimmunisation to align with current Australian and International guidelines. The sponsor should note, 
the content of additional risk minimisation materials, including training manual should always align with 
the approved PI and CMI. Updates to training materials should occur concurrently with, or following TGA 
approved PI changes. 

Sponsor’s response: The reference to the TGA application to remove PI precautions regarding rhesus 
alloimmunisation has been removed from the training manual Annex 1.1. An updated training manual 
(Annex 1.1) has been provided in Module 1.8. 

RMP evaluator comment: Reference to interim information regarding the pending TGA 
application (PM-2022-03010-1-5) has been removed from the training manual as requested.  
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Recommendation 11: The most recently evaluated AU-RMP was version 03 (dated 13 November 2014; 
DLP 28 April 2013). MS Health Pty Ltd has submitted updated AU-RMP version 0.4 (dated 24 November 
2022; DLP 31 May 2022) for MS-2 Step, noting that the EU-RMP is not available. Chronologically, going 
from Version 03 to 0.4 is confusing. The sponsor should consider amending the proposed version 
number. 

Sponsor’s response: The applicant inadvertently included 0.4 as the next sequential version. To avoid any 
further confusion (and subsequent errors), the version number has been updated to 4.0. 

RMP evaluator comment: Noted. The sponsor has submitted an updated AU-RMP version number 
4.0.  

 

6.2. RECONCILIATION OF ROUND 1 RECOMMENDATIONS – DATED 27 FEBRUARY 2023 

The sponsor’s response after Succession 3 evaluation, dated 6 April 2023, can be found on 

TRIM D23-5289076 

docuBridge e004967 (0012-) - Response - 2023-04 Response to S31 Request, MS3 

The sponsor has provided and updated AU-RMP version 4.1 (dated 5 April 2023, DLP 31 May 
2022) with their response.  

Recommendation 12: The sponsor has submitted the updated RMP version 4.0 (dated 17 February 2023). 
This RMP has the same version number with a different date from version 4.0 (dated 13 January 2023). 
To avoid confusion, for future submissions, the sponsor should update the version number and date for 
each revision.  

Sponsor’s response: To avoid further confusion, the version number of the RMP has been updated along with 
the date for each new revision. 

RMP evaluator comment: It is noted the sponsor has submitted an updated AU-RMP version 4.1 (dated 
5 April 2023, DLP 31 May 2022) with this response. 

Recommendation 13: The findings from the Canadian Phase IV study are applicable to Australia and 
should be included in the AU-RMP as an additional pharmacovigilance activity. The sponsor should 
include planned submission dates of study reports. When available a revised RMP which considers the 
completed study outcomes should be submitted to the TGA for review. 

Sponsor’s response: The Canadian Phase IV study has been included in Section III.2 of the proposed RMP. The 
proposed study to determine the effectiveness and safety of combination mifepristone/misoprostol for 
medical abortion under 63 days gestation among 3,000 Canadian women (the MiMAC study) is currently 
ongoing and is estimated to be completed in Q1 2024 with the final study report currently planned to be 
available in Q4 2024. 
Once the study has been completed, the sponsor provides the assurance that the study reports together with 
a revised RMP (which considers the completed study outcome) will be submitted to the TGA. The submission 
is planned for Q4 2024 / Q1 2025.  

RMP evaluator comment: The sponsor has included information on the Canadian Phase IV study in 
Section III.2 of the AU-RMP, as requested. This additional pharmacovigilance activity should also be 
added to the tables in Section III.3 and V.3 as appropriate.  
It is acknowledged that the sponsor commits to submitting a revised RMP that considers completed study 
outcomes to the TGA when available. The sponsor should submit key findings from the study as an 
accompanying document. The full study report is only required upon TGA’s request.  
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Recommendation 14: Further changes to Section V.3 Summary (table) of risk minimisation measures of 
the AU-RMP, are required:  

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 
• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to follow-up’ 

are missing and need to be added 

Sponsor’s response: The Sponsor notes that the identified risk ‘cardiac disorders’ was added to the previously 
submitted version of the RMP. Section V.3 has been updated further to include the missing 
potential risk ‘incorrect determination of gestational age’. 
The Sponsor proposes to remove the potential risk ‘potential for loss to follow-up’. This will align with the 
current Canadian RMP and will bring the potential risks in line with other prescription products with a 
similar risk profile. 
The current Product Information and Consumer Medicines Information includes the requirement for 
prescribers to ensure that upon discharge from the treatment centre, all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely signs and symptoms she 
may experience and have direct access to the treatment centre by telephone or local access. Further to this 
they will receive precise instruction as to whom they should contact and where to go in the event of problems 
emerging. This will ensure that if a patient does not participate in a follow up visit, they possess the 
information they need about where to go for further advice or treatment. 
A copy of the updated annotated (with the recent changes highlighted with a blue comment) and clean RMP 
has been provided in Module 1.8. 

RMP evaluator comment: The table in Section V.3 Summary of risk minimization measures (from page 
38) in the AU-RMP does not include the missing potential risk ‘incorrect determination of gestational age’ 
as stated. This should be addressed by the sponsor. It is noted the sponsor has added information on 
‘incorrect determination of gestational age’ to Table 5 in Section VII.3.1.  
The sponsor’s proposal to remove the potential risk ‘Potential for loss to follow-up’ is acceptable from an 
RMP perspective, given:  

• this will align with the current Canadian RMP  
• there are no additional pharmacovigilance activities or additional risk minimisation measures 

proposed to specifically address potential loss to follow-up 
• the importance of follow-up examination 14 to 21 days after taking mifepristone to ensure 

termination is complete and that there are no complications is well described (as a “must”) in the 
PI/CMI black box warnings.  

However, it was noted the sponsor has also removed ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of being lost to follow-
up’. This should remain in the SOSC as there are additional considerations to this risk with regards to 
access to further advice or treatment if follow-up does not occur. It is noted that this safety concern is not 
discussed in the PSUR, which uses the Canadian RMP as the reference document. It is requested that the 
sponsor provide an assessment of this safety concern with the PSUR submission expected August 2023.  
This assessment may serve to support the removal of this safety concern (can be submitted as an RMP 
update).  

Recommendation 15: Changes to Table 11 in Section V.1 of the AU-RMP are required: 
• Remove ‘physician education’ as a routine risk minimisation measure as this is considered 

additional risk minimisation.  
• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety risks in 

vulnerable groups including women in regional and remote areas of Australia, who may be 
particularly at risk of being lost to follow-up’ are missing and need to be added 

Sponsor’s response: The Sponsor has updated Table 11 in Section V.1 of the RMP to remove physician 
education as a routine risk minimisation measure and to include the following potential risks: 

• Potential for off-label use beyond the first trimester 
 
As proposed in Recommendation 14 above, the potential risk for loss to follow up is proposed to be removed. 
A copy of the updated annotated and clean RMP has been provided in Module 1.8. 
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RMP evaluator comment: As per comments above, the removal of the potential risks relating to loss to 
follow-up from the summary of safety concerns is acceptable.  
The Sponsor has updated Table 11 in Section V.1 of the AU-RMP to remove physician education as a 
routine risk minimisation measure as requested. However, ‘Potential for off-label use beyond the first 
trimester’ has not been added as a potential risk as stated.  

Recommendation 16: The Educational program material has been removed from the AU-RMP with the 
proposed removal of mandatory training program and certification for prescribers. However, it is noted 
that the sponsor will continue to provide access to prescriber training to support the education of 
prescribers. Physician education and Patient Information and Consent Agreement form are listed as 
additional risk minimisation measures in the AU-RMP and these materials should be appended to the AU-
RMP. Further, the sponsor should ensure prescribers (and dispensers) are made aware of the availability 
of MS-2 Step training materials and how to access these.   

Sponsor’s response: The sponsor confirms that prescribers and dispenses will continue to be made aware of 
the availability of the MS-2 Step training materials and how to access them. 

RMP evaluator comment: Noted. The Patient Information and Consent Agreement form is listed as an 
additional risk minimisation measure in the AU-RMP and the Educational program material will continue 
to be supplied - these materials should be appended to the AU-RMP.  
The TGA requires that copies of Australian educational materials to be provided in Annex 3 of the 
Australia Specific Annex. Materials should be provided with content and intended layout, including 
images and graphic presentations of information. For digital additional risk minimisation tools, provide 
content and images of the onscreen layout of the information, and/or the login details or access codes to 
enable the TGA to evaluate the safety content in the format in which it is provided to the end user. In the 
absence of an ASA, the same requirement applies to the Australian RMP.  
Additionally, the following revisions to V.2 Additional Risk Minimisation Measures are requested: 

• Under ‘Inclusion of Instruction Insert in Composite Pack Carton’ remove text relating to the 
mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure healthcare 
professional website www.ms2step.com.au, or by calling the company directly. The Sponsor 
may change the restrictions on supply if in the future an effective control mechanism on 
prescriber access becomes possible via the PBS.” 

• Under ‘Prescriber Training’, specify availability via the website www.ms2step.com.au. 

Recommendation 17: In Section 3.6 of the training manual provided in Succession 2, the sponsor should 
make the minor editorial change of “administration” to “administered” 

Sponsor’s response: In accordance with the response to Question 1 above, the Sponsor is proposing to remove 
the Medical Education Program from the RMP and therefore the training manual will not be provided as an 
attachment. The Sponsor however provides an assurance that the minor editorial change will be made to the 
training manual that will be available for all healthcare practitioners that prescribe MS-2 Step via the 
existing online website (www.ms2step.com.au). 

RMP evaluator comment: As per the response above, the educational material will need to be provided 
as an attachment to the AU-RMP.  

Recommendation 18: The advice on 24-hour phone service is also provided in the Consumer Medicine 
Information (CMI). The sponsor should submit the updated CMI to ensure consistent information in the 
RMP, Product Information (PI), and CMI.  

Sponsor’s response: The Consumer Medicine Information (CMI) and Product Information (PI) have been 
updated to remove the reference to the 24-hour phone service. A copy of the revised annotated and clean 
CMI and PI have been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Reference to the 24-hour phone service has been removed from the CMI and 
PI as requested.  
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Recommendation 19: This is a recommendation for the TGA delegate/clinical evaluator. The requirement 
for prescriber certification is included in the approved PI. The sponsor has advised that it will remove this 
requirement and submit the updated PI following the completion of round 1 evaluation. From the RMP 
perspective, assessing prescriber competencies is more related to clinical practice than to product risk 
management. Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the clinical 
perspective, and whether advisory committee advice is needed.    

Sponsor’s response: The Sponsor notes that this recommendation is for the TGA delegate / clinical evaluator. 
However, as previously proposed, the sponsor has updated the PI and CMI to remove the 
prescriber certification and has provided a copy of the annotated and clean CMI and PI in Module 1.3.2 and 
1.3.1 respectively. 

RMP evaluator comment: Noted.  

Recommendation 20: This is a recommendation for the TGA delegate/clinical evaluator. The provision of 
24-hour phone service for patients is included in the approved PI. The sponsor has advised that it will 
remove this service and submit updated PI following the completion of round 1 evaluation. It is noted 
that the PI also advises that ‘patients must have the ability to access 24-hour emergency care’. This would 
ensure timely access to urgent medical attention and intervention. Therefore, the removal of 24-hour 
phone service is acceptable from the RMP perspective. It is recommended that the delegate/clinical 
evaluator considers the proposed PI change from the clinical perspective, in particular, whether and how 
much value the 24-hour phone service adds to patient safety outcomes.  

Sponsor’s response: As above, the Sponsor notes that this recommendation is for the TGA delegate / clinical 
evaluator. However, as previously proposed (and in accordance with the response to Question 19 above), the 
sponsor has updated the PI and CMI to remove the provision of the 24-hour phone service. A copy of the 
revised annotated and clean CMI and PI has been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Noted.  

 

 

7. ROUND 3 EVALUATION  

7.1. RECONCILIATION OF ROUND 2 RECOMMENDATIONS  

The sponsor’s response after Round 2 evaluation, dated 10 May 2023, can be found on 
docuBridge: 

e004967 (0014-) - Response - 2023-05 Response to S31 Request - RMP Round 2 Evaluation 
Report 

The sponsor has provided and updated AU-RMP version 4.2 (dated 9 May 2023; DLP 31 May 
2022) with their response.  
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Outstanding Recommendation 13: The ongoing Canadian post-market surveillance study should also be 
added to the tables in Section III.3 (Table 10) and V.3 (Summary of risk minimization measures) as 
appropriate. Refer to the Canadian RMP to identify the safety concerns that will be addressed by this 
additional pharmacovigilance activity.  
It is acknowledged that the sponsor commits to submitting a revised RMP that considers completed study 
outcomes to the TGA when available. The sponsor should submit key findings from the study as an 
accompanying document. The full study report is only required upon TGA’s request. 

Sponsor’s response: The Sponsor has amended the RMP to include the Canadian post-market surveillance 
study in Sections V.3. As this study is not an imposed or required additional pharmacovigilance activity, the 
inclusion of this study in Section III.3, table 10, is not applicable. It is noted that the study details are included 
in the previous section III.2. 
The Sponsor acknowledges the TGA request to submit the key findings from the Canadian postmarket 
surveillance study and confirms that this will be provided as an accompanying document to the revised RMP. 
A copy of the updated annotated and clean RMP has been provided in Module 1.8. 

RMP evaluator comment: The sponsor’s response and amendments to the RMP are acceptable.  

Outstanding Recommendation 14: The potential risk ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of being lost to follow-
up’ should remain in the SOSC as there are additional considerations to this risk with regards to access to 
further advice or treatment if follow-up does not occur.  
Further, it is noted that this safety concern is not discussed in the PSUR, which uses the Canadian RMP as 
the reference document. It is requested that the sponsor provide an assessment of this safety concern 
with the PSUR submission expected August 2023.  This assessment may serve to support the removal of 
this safety concern (can be submitted as an RMP update). 

Sponsor’s response: The Sponsor has amended the RMP to reinsert the potential risk ‘Potential safety risks in 
vulnerable groups including women in regional and remote areas of Australia, who may be particularly at 
risk of being lost to follow-up’. Additionally, the Sponsor provides and assurance that an assessment of this 
safety concern will be provided with the next PSUR submission which is expected in August. 

RMP evaluator comment: This is acceptable.  

Recommendation 21: The annotated AU-RMP version 4.1 (dated 5 April 2023) tracks all changes since the 
approved version 03 (dated 13 November 2014) i.e. marks changes from version 0.4 to the two 
subsequent versions 4.0 to version 4.1. To avoid confusion and for ease of evaluation, annotated 
documents should only track the changes made since the last submitted version. 

Sponsor’s response: 
The Sponsor acknowledges the TGA’s request to only track the changes made since the last submitted version 
and ensures that this process will be followed for future revisions. 

RMP evaluator comment: The sponsor’s response is noted.  
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Recommendation 22: The sponsor should make the following changes to the risk minimisation plan: 
• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 Summary of 

risk minimization measures (table; page 38) in the AU-RMP  
• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 in Section 

V.1 of the AU-RMP 
• Append the Educational Program materials and Patient Information and Consent Agreement 

form to the AU-RMP 
• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text relating 
to the mandatory training program and certification for prescribers: 
“These arrangements are set up and are accessible via the Sponsor’s secure healthcare 
professional website www.ms2step.com.au, or by calling the company directly. The 
Sponsor may change the restrictions on supply if in the future an effective control 
mechanism on prescriber access becomes possible via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website www.ms2step.com.au  

Sponsor’s response: The Sponsor has amended the RMP in accordance with the above requested changes 
including appending the Educational Program materials and Patient Information Sheet - Consent form to 
the AU-RMP. A copy of the amended RMP has been included in Module 1.8. 

RMP evaluator comment: The AU-RMP has been amended as requested, this is acceptable. The 
educational materials and consent form have been reviewed and considered satisfactory.  
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APPENDIX 1 – LIST OF ACRONYMS 

AE   Adverse Event 

ACM   Advisory Committee on Medicines 

AU-RMP  Australian Risk Management Plan 

CMI   Consumer Medicine Information 

DLP   Data Lock Point 

EMA   European Medicines Agency 

EU   European Union 

FDA   Food and Drug Administration 

MHRA   Medicines & Healthcare Products Regulatory Agency 

PI   Product Information 

PMAB   Prescription Medicines Authorisation Branch 

RMP   Risk Management Plan 

SOSC   Summary of Safety Concerns 

TGA   Therapeutic Goods Administration 
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Submission information 
Submission number PM-2022-05475-1-5 

Active ingredient(s) Mifepristone and misoprostol 

Product name MS-2 Step composite pack 

Strengths/dose form MIFEPRISTONE LINEPHARMA 200 MG TABLET 
mifepristone 200 mg tablet blister; GyMiso misoprostol 
200 microgram tablet blister 

Sponsor  on behalf of MS Health Pty Ltd 

Description of the 
submission/proposed 
indication  

This is a Category 1, Type J application (variation to the 
register entry resulting in a change of product information 
requiring evaluation of clinical, non-clinical or 
bioequivalence data) to update the PI for MS-2 Step 
composite pack.  

Section 4.2 of the current PI advises MS-2 Step can only be 
prescribed by doctors with the appropriate qualifications 
and certified training. The Sponsor proposes to amend 
‘medical practitioner’ in the boxed warning and ‘doctors’ 
in Section 4.2 of the PI to ‘healthcare practitioners’ as well 
as remove the requirement for prescriber certification. 
Removal of 24-hour phone service for patients is also 
proposed.  

 

Summary of data It is a Literature Based Submission.  

The main evidence provided to support the proposed 
change is from 3 studies, including data for approximately 
1800 women receiving MToP up to 63 days gestation and 
approximately 1100 women receiving MToP up to 8 weeks 
gestation. 

Overall, the evidence provided supports the proposed 
changes to the boxed warning of the MS-2 Step PI to 
amend ‘medical practitioner’ to ‘healthcare practitioner’ 
and to amend ‘doctors with the appropriate qualifications 
and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and 
certified training’ given the Sponsor proposes to maintain 
the existing standardised training for prescribers. 
However, subsequent submission by the sponsor to the 
Risk Management Section, to remove the requirement for 
prescriber certification from the PI as part of the updated 
RMP provided to TGA (dated 17th February 2023). The 
proposed removal of prescriber certification from the PI 
does potentially bring into question the Sponsor’s 
justification for the proposed changes to the PI as the 
Clinical Expert’s assertion regarding a minimum baseline 
of education irrespective of training background would 

s47
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not hold if the requirement for prescriber certification is 
removed. 

The proposed changes to the boxed warning and Section 
4.2 give rise to inconsistencies in the PI which have not 
been addressed:  

• Section 4.2 Dose and method of administration: 

The Sponsor states in the Cover letter the application 
proposes to amend the reference to ‘doctors’ in Section 4.2 
to ‘healthcare practitioners’. 

However Section 4.2 includes the text ‘When MS-2 Step 
fails to cause termination of intra-uterine pregnancy, the 
patient should return to the treating doctor for assessment 
and discussion of treatment options, which may include 
pregnancy termination by surgery.’ 

This text is not consistent with the proposed changes 
advising patients receiving these medications are followed 
up by a healthcare practitioner, preferably the prescriber.  

• Section 4.4 Special warnings and precautions for use: 

Section 4.4 includes information regarding particular co-
morbidities as follows: 

Take special care in case of suspected acute adrenal failure. 
In case of suspected acute adrenal failure, dexamethasone 
administration is recommended (please refer to the 
dexamethasone Product Information).  

Due to the antiglucocorticoid activity of mifepristone, the 
efficacy of long-term corticosteroid therapy, including 
inhaled corticosteroids in asthmatic patients, may be 
decreased during the 3 to 4 days following intake of 
mifepristone. Therapy should be adjusted. 

Patients with these medical comorbidities may require 
additional medical management such as adjustment of 
inhaled corticosteroid (ICS) therapy for asthma patients 
for example, that may be outside the scope of practice of 
non-physician healthcare providers. The Sponsor has not 
specifically addressed how patients with relevant medical 
comorbidities as described in the PI will be managed by 
non-physician healthcare providers.  

• Section 4.4 Special warnings and precautions for use and 
Section 4.8 Adverse effects (undesirable effects): 

Section 4.4 includes text regarding cases of serious 
bacterial infection, including very rare cases of fatal septic 
shock, with statements in the ‘Infection’ subsection 
specifically referring to ‘doctors’ as follows: 

- ‘Treating doctors evaluating a patient who is undergoing a 
medical abortion should be alert to the possibility of this 
rare event.’ 

This text is not consistent with the proposed changes 
advising patients receiving these medications are followed 
up by a healthcare practitioner, preferably the prescriber. 
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It would seem appropriate all healthcare providers would 
need to be aware of this risk.  

- ‘These symptoms, even without a fever, may indicate 
Clostridium sordellii infection. Strong consideration should 
be given to obtaining a complete blood count in these 
patients. Significant leukocytosis with a marked left shift 
and haemo-concentration may be indicative of sepsis. 
Doctors should consider immediately initiating treatment 
with antibiotics that includes coverage of anaerobic 
bacteria such as Clostridium sordellii.’ 

This text is also included in Section 4.8 of the PI.  

These statements refer to clinical management of a 
potentially serious infection/possible sepsis including 
initiation of appropriate antibiotic therapy. As 
aforementioned, it is not clear whether this is within the 
scope of practice of non-physician healthcare providers.  

• Section 4.6 Fertility, pregnancy and lactation: 

Section 4.6 includes the following text: 

‘To avoid the potential exposure of a subsequent pregnancy 
to MS-2 Step it is recommended that conception be avoided 
during the next menstrual cycle. Reliable contraceptive 
precautions should therefore commence as early as possible 
after administration of MS-2 Step.’ 

This is considered important safety information. It is not 
clear whether prescription of reliable contraceptive 
methods is within the scope of practice for all healthcare 
providers for whom expanded prescriber eligibility is 
proposed (acknowledging different state/territory 
legislation), and therefore if some patients may need to be 
referred to a different healthcare provider. ‘Return to 
fertility’ is included in the ‘Serious warnings and 
precautions’ box in the Canadian Mifegymiso product 
monograph 2. 

These outstanding issues may require appropriate risk 
minimisation strategies such as updates to the educational 
materials.  

Preliminary view At this stage I am inclined to hear the discussion and 
deliberation of the ACM members on training 
requirements before making my final decision.  

Outstanding issues Removal of prescriber certification and training 
requirement. Although the sponsor will continue to make 
educational materials available as support to prescribers 
and dispensers. 

Removal of 24-hour phone service for the patients. 

Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion 
of prescriber eligibility as discussed above and in Section 
4.1.2 of clinical evaluation report. 
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Request for ACM advice 

ACM meeting number: 39   Date (of meeting): 1st / 2nd  June 2023 

 

Summary of issue/s for advice Clinical Impact of removal of prescriber certification and 
training requirement. 

Clinical Impact of removal of 24-hour phone service for 
the patients. 

Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion 
of prescriber eligibility as discussed above and in Section 
4.1.2 of clinical evaluation report. 

Advice sought 1. Please provide your advice on the proposed 
changes by the sponsor in the PI / RMP 

a. Boxed warning of the MS-2 Step PI to 
amend ‘medical practitioner’ to ‘healthcare 
practitioner’ 

b. Removal of the requirement for prescriber 
certification from the PI as part of the 
updated RMP. 

c. Removal of 24-hour phone service for 
patients. 

d. Inconsistencies noted in Sections 4.2, 4.4, 
4.6 and 4.8 of the MS-2 Step composite 
pack PI with the proposed expansion of 
prescriber eligibility. 

 

 

 

  08 May 2023 

Delegate of the Secretary under regulation 35A of the 
Therapeutic Goods Regulations 1990  
 

 
 

 

 

 

 

 

 

 

 

 

 Date 

s22
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 Body of overview 
 

Introduction  
Mifepristone belongs to the Pharmacotherapeutic group: Other sex hormone and modulator of 
the reproductive function/antiprogestogen, ATC code GO3XB01. 

Misoprostol belongs to the Pharmacotherapeutic group: Other gynaecological medicines – 
prostaglandins, ATC code G02AD06. 

Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors. In women at doses of greater than or equal to 
1 mg/kg, mifepristone antagonises the endometrial and myometrial effects of progesterone. 
During pregnancy it sensitises the myometrium to the contraction inducing action of 
prostaglandins. Misoprostol is a synthetic analogue of prostaglandin E1. At the recommended 
dosages, misoprostol induces contractions of the smooth muscle fibres in the myometrium and 
relaxation of the uterine cervix. In the event of an early termination of pregnancy, the 
combination of a prostaglandin analogue used in a sequential regimen after mifepristone leads 
to an increase in the success rate and accelerates the expulsion of the conceptus. 

The approved indication is 1: 

MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation.  

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised.  

Ultrasound is also useful to exclude ectopic pregnancy. 

Currently the MS-2 Step PI defines MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training, with the subsequent post administration 
follow up to be conducted by a medical practitioner, preferably the prescriber. Therefore, access 
to early medical abortion (as indicated up to 63 days of gestation) is restricted to where a 
certified medical practitioner is located.  

To ensure timely access to patients, and to ensure that the product is prescribed by the persons 
authorised by state and territory legislation, the application proposes to amend the black box 
warning from referencing ‘medical practitioner’ to ‘healthcare practitioner’, and for the 
reference to ‘doctors’ in section 4.2 to be amended to ‘healthcare practitioners’. 

Regulatory History  
The individual components of MS-2 Step, Mifepristone Linepharma (mifepristone 200 mg 
tablet) and GyMiso (misoprostol 200 microgram tablet) were registered in Australia on 29th 
August 2012 for medical termination of developing intrauterine pregnancy up to 49 days 
gestation as follows: 

Mifepristone Linepharma (AUST R 175671): 
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Medical termination of a developin9 intra-uterine pre9nancy. In sequential combination with a 
prosta9landin analo9ue up to 49 days of 9estation; and preparation for the action of re9istered 
prosta9landin analo9ues that are indicated for the termination of pre9nancy for medical reasons 
beyond the first trimester. 

GyMiso (AUST R 188015): 

GyMiso is indicated in females of childbearin9 a9e for the medical termination of a developin9 
intrauterine pre9nancy in sequential combination with a mifepristone 200 m9 tablet, up to 49 days 
of 9estation. 

MS-2 Step composite pack containing Mifepristone Linepharma (mifepristone) 200 mg tablet 
and GyMiso (misoprostol) 200 microgram tablets was registered on 4th June 2014 (Submission 
PM-2013-01037-1-5). As part of this submission, the indication was extended to the medical 
termination of a developing intrauterine pregnancy from 49 days up to 63 days gestation. 

Following registration of MS-2 Step composite pack. the Sponsor withdrew the GyMiso mono 
product from the market, and removed the indication for medical termination of pregnancy up 
to 49 days for the Mifepristone Linepharma mono product (Submission PM-2014-03311-1-5). 

MS-2 Step combination pack is not registered in other countries/regions. 

The combination product Mifegymiso (mifepristone 200 mg tablet and misoprostol 200 
microgram tablet combination pack, Linepharma International Limited) is approved in Canada 
for a comparable indication to MS-2 Step composite pack 2: 

'Mife9ymiso (mifepristone tablet/misoprostol tablets) is indicated for: 

• medical termination of a developin9 intra-uterine pre9nancy with a 9estational a9e up to 63 
days as measured from the first day of the Last Menstrual Period (LMP) in a presumed 28-day 
cycle. 

Mife9ymiso is not intended for routine use as a contraceptive.' 

Mifeqymiso should be prescribed by health professionals with adequate knowledge of medical 
abortion and/or who have completed a Mife9ymiso education -program. 

Mifepristone is registered in the USA, UK and various countries in Europe. In the USA, Mifeprex 
( mifepristone) is only available through the mifepristone risk evaluation and mitigation 
strategy (REMS) Program 

Proposed MS-2 Step PI change 

Boxed warning 

It is very important that all patients receiving these medications are followed up by a mecheal 
healthcare practitioner, preferably the prescriber, to ensure that the medication has been effective. 
Even if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

4.2 Dose and method of administration 

MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of gestation. 
The method of administration is as follows: 

Mifepristone: 200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later 
by the administration of GyMiso®. 
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GyMiso®: 800 micrograms of misoprostol ( 4 tablets, each tablet containing 200 micrograms) buccally, 
i.e: kept between the cheek and the gum fo r 30 minutes before any fragments being swallowed with 
water. 

When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return to the 
treating doctor for assessment and discussion of treatment options, which may include pregnancy 
termination by surgery. 

No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic insufficiency 
when administered at the recommended doses. 

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. MS-2 Step should be taken 2 hours before or 2 hours after a meal. 

Refer also t o 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE. 

MS-2 Step should only be prescribed by healthcare practitioners aeet;eps with the appropriat e 
qualifications a!'la eeFt;iaea aiail'lil'lg. Ectopic pregnancy should be excluded, an intrauterine device 
(IUD) (if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplet e abortion or bleeding. 

Risk Management Plan (RMP) evaluation 

RMP evaluator recommendations regarding condition/ s of registration 
• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 ( dated 

24 November 2022; OLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; OLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; OLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-054 75-1-5). At Round 2, the sponsor submitted updated 
AU-RMP version 4.1 (dated 5 April 2023; OLP 31 May 2022) with their S31 response 
dated 6 April 2023. 

• MS-2 Step is approved fo r the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 November 
2014; OLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement fo r pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement fo r prescriber recertification. 
o To remove the need fo r prescribers to complete mandatory training and receive 

certification to be able to prescribe the product. 
o To remove the requirement fo r a Sponsor provided 24 hours aftercare service 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns 
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Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks 
Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 inhibitors 
✓ 

-
✓ 

or inducers 
-

Potential interaction with products 
✓ 

-
✓ 

interacting with the glucocorticoid receptor 
-

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver function ✓ - ✓ -

Effects in women with impaired renal 
✓ 

-
✓ 

function 
-

Effects in women with malnutrition ✓ - ✓ -

Incorrect determination of gestational age ✓ - ✓ -

Potential for missed ectopic pregnancy ✓ - ✓ ✓2 

Potential for postnatal developmental delay ✓ - ✓ -

Potential for off-label use beyond the first 
✓ 

-
✓ 

trimester 
-

Missing Inherited porphyria ✓ - - -
information 

Theoretical interaction with NSA!Ds ✓ - - -

Potential interaction with products 
✓ 

- - -
interacting with the progesterone receptor 

Use in adolescents ✓ - - -

Phannacological Risks related to the use of prostaglandin - ✓ ✓2 
✓ 

class effect 

1 Black box warning 

2 Patient Information and Consent Agreement form 

• The sponsor has updated the summary of safety concerns in line with recommendations 
by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. At 
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Round 2, the sponsor has proposed to remove potential risk ‘Potential for loss to follow-
up’ and this is acceptable from an RMP perspective. However, the sponsor has also 
removed potential risk ‘Potential safety risks in vulnerable groups including women in 
regional and remote areas of Australia, who may be particularly at risk of being lost to 
follow-up’, which is not supported as there are additional considerations to this risk 
with regards to access to further advice or treatment if follow-up does not occur.    

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
There is one additional pharmacovigilance activity – an ongoing Canadian post-market 
surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. Further 
changes to the pharmacovigilance plan in the AU-RMP is recommended.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification, pharmacist registration and a Sponsor-provided 24 hours 
aftercare service.  Additional risk minimisation activities will consist of a black box 
warning, inclusion of CMI and instruction insert in pack, and Patient Information and 
Consent Agreement form. The sponsor will continue to make educational materials 
available as support to prescribers and dispensers. The proposed risk minimisation plan 
aligns with that in Canada and the UK. The RMP evaluator has noted the post-market 
experience with MS-2 Step, its well-established safety profile, and existing safety 
frameworks in place. The RMP evaluator has also noted the importance of timely access 
of this medicine in terms of patient-safety and the need to remove requirements that 
hinder patient access to reproductive services. The proposed changes to the risk 
minimisation plan are acceptable from an RMP perspective. Further changes to the risk 
minimisation plan are recommended. The sponsor is also requested to include a copy of 
the Educational Program materials and Patient Information and Consent Agreement 
form in the appendix of the AU-RMP.  

 

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.1, dated 5 April 2023, 
data lock point 31 May 2022), included with submission PM-2022-05475-1-5, to be revised to 
the satisfaction of the TGA, and any subsequent revisions, as agreed with the TGA will be 
implemented in Australia. 

Discussion 
The main evidence provided to support the proposed change is from 3 studies, including data 
for approximately 1800 women receiving MToP up to 63 days gestation 5, 6 and approximately 
1100 women receiving MToP up to 8 weeks gestation 7.  

The Kopp Kallner et al. 5 study is considered most relevant to use in Australia. This study was 
conducted in a high-resource setting with ultrasound as part of the protocol, whereas the 
studies by Warriner et al. 6 and Jejeebhoy et al. 7 were conducted in low-resource settings. 
Neither of the latter 2 studies included ultrasound assessment per study protocol, nor was hCG 
testing utilised in the Warriner study. This does not generally align with the Australian MS-2 
Step PI 1, which recommends confirmation of pregnancy duration by ultrasound in the 
indication, and lists ‘pregnancy not confirmed by an ultrasound or biological test such as urine 
or serum HCG’ as a contraindication. Furthermore, the study population and dose of 
misoprostol used in the Jejeebhoy et al. 7 study differs from approved use in Australia.  

Although the Warriner et al. and Jejeebhoy et al. studies 6, 7 are less applicable to the Australian 
setting, overall there were no safety concerns with provision of MToP by MLPs identified in any 

Document 4

-



 

Delegate’s Overview Product Generic Sponsor PM-2022-05475-1-5 
Date of Finalisation 08 May 2023 

Page 11 of 14 

 

of the 3 studies, with effectiveness outcomes comparable for MLPs and doctors. The risk of 
failure was comparable for MToP performed by MLPs and doctors in all studies and is a known 
risk described in the MS-2 Step PI 1. There were no serious adverse events reported. The 
reasons for complications were provided by Kopp Kallner et al. 5 and noted to be consistent 
with the safety profile of MToP with mifepristone/misoprostol. 

There was variability in provider experience across the 3 studies. Nurse-midwives experienced 
in MToP were recruited in the Kopp Kallner et al. 5 study with additional early pregnancy 
ultrasound training provided. All providers underwent MToP training in the Warriner et al. and 
Jejeebhoy et al. studies 6, 7. The importance of education with regard to the MToP process was 
endorsed by the Clinical Expert who reiterated ‘MS Health proposes to continue providing the 
same (existing) standardised training for all potential prescribers (as detailed in the current 
approved Australian RMP) and doing so will ensure a minimum baseline of education regardless of 
training background’, stating further ‘The PI amendments proposed by MS Health simply enable 
individual jurisdictions to make decisions appropriate for their population’. 

Broadening the prescriber eligibility to include non-physician prescribers (in accordance with 
individual state and territory requirements) is consistent with established practice in Canada and 
the USA, noting the USA has REMS program requirements for all prescribers 3.  

Overall, the evidence provided supports the proposed changes to the boxed warning of the MS-2 
Step PI to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors with the 
appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare practitioners with the 
appropriate qualifications and certified training’ given the Sponsor proposes to maintain the 
existing standardised training for prescribers.  

However, the Sponsor has subsequently submitted proposal to remove the mandatory 
requirement for prescriber certification from the PI as part of the updated RMP provided to TGA 
(dated 17th February 2023). The proposed removal of prescriber certification from the PI does 
potentially bring into question the Sponsor’s justification for the proposed changes to the PI as 
the Clinical Expert’s assertion regarding a minimum baseline of education irrespective of training 
background would not hold if the requirement for prescriber certification is removed. In their 
S31 response they do however emphasis that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners that prescribe MS-2 Step 
via the existing online website (www.ms2step.com.au). The change proposed in the most recent 
submitted update to the RMP was to remove the mandatory aspect of the training and the 
subsequent certification.  

But the justification provided by the Clinical Expert in the Clinical Overview Addendum to expand 
prescriber eligibility to include non-physician prescribers (in accordance with individual state 
and territory requirements) included assurance the existing standardised training for all 
potential prescribers as per current approved Australian RMP (i.e. mandatory practitioner 
training and certification) would be maintained, and was supported by data provided in the 
dossier. As noted in the clinical evaluation report, all the providers underwent MToP training in 
the Warriner et al. and Jejeebhoy et al. studies (including certification in the Warriner et al. study) 
6, 7, and the Kopp Kallner study 5 recruited nurse-midwives experienced in MToP who received 
additional ultrasound training. The proposed removal of ‘and certified training’ from the 
proposed PI provided with the Section 31 response does not align with the Clinical Expert’s 
assertion that ‘a minimum baseline of education regardless of training background will continue to 
be provided’ and data included in the submission to support the proposed expansion of prescriber 
eligibility. 

Conclusions 
The evidence provided in the submission support the proposed changes to the boxed warning to 
amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors with the 
appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare practitioners with 
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the appropriate qualifications and certified training’ (in accordance with individual state and 
territory requirements) on the basis the existing standardised training for all potential 
prescribers is maintained. 

However, the sponsor’s proposal to remove ‘certified training’ from the PI has created 
uncertainty regarding the risk of expanding prescriber eligibility and removing the requirement 
for certified training. 

 

 

Attachments for ACM 
 

Number  Document name  Location/ID ACM 
attachment  

1 Clinical Evaluation Report D23-5339936 ☐ 

2 RMP  D22-6199891 ☐ 

3 Annotated PI  e004967 (0012-) - 
Product 
Information - 
Annotated 

☐ 
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Submission details 

Submission details 

Type of submission: Type J (Variation to the register entry result ing in a 

change of product information requiring 

evaluation of clinical, non-clinical or 

bioequivalence data) 

Product name(s): MS-2 Step composite pack 

Active ingredient(s): Mifepristone and misoprostol 

Submission number: PM-2022-054 75-1-5 

Approved strength (s) / dose M IFEPRISTONE LI NEPHARMA 200 MG TABLET 

form(s): mifepristone 200 mg tablet blister; GyMiso 

misoprostol 200 microgram tablet blister 

Initial indication proposed by Section 4.2 of the current PI advises MS-2 Step can 

the sponsor: only be prescribed by doctors with the appropriate 

qualifications and certified training. The Sponsor 

proposes to amend 'medical practit ioner' in the 
boxed warning and 'doctors' in Section 4.2 of the 

PI to 'hea lthcare practitioners' as w ell as remove 

the requirement for prescriber cert ificat ion. 

Removal of 24-hour phone service for patients is 

also proposed. 

Documents submitted for ACM consideration 
The ACM considered the follow ing documentation: 

Al Delegates Summary and Request for ACM Advice 
A2 Sponsors Application Letter 
MS Clinical Eva luation Report 
Rl Risk Management Plan (RMP) Evaluation Report 
A3 Sponsors Response to Delegates Overview (Cover Letter) 
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A3c Adverse Reactions Update 
A3d Sponsors Comments on PI 
A3e Sponsors Comments on Foreign PI 
A3f PSUR for the period 1 June 2021 to 31 May 2022 
Cl Product Information - annotated 
Cl Product Information - clean 
Cla Consumer Medicines Information - clean - MS-2Step GyMiso 
Cla Consumer Medicines Information - clean - Ms-2Step M ifepristone Linepharma 
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Delegate’s Overview 

Delegate’s summary of issues 
The Delegate identified the following in their request for ACM advice: 

Clinical Impact of removal of prescriber certification and training requirement. 

Clinical Impact of removal of 24-hour phone service for the patients. 

Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step composite pack PI with the 
proposed expansion of prescriber eligibility as discussed above and in Section 4.1.2 of clinical 
evaluation report. 

Delegate’s preliminary view 
The delegate has no reason to say, at this time, that the application should not be approved for the 
proposed PI change. However, the final decision will only be taken after the ACM meeting. 

Advice sought by Delegate of the Secretary of Department of Health 
and Aged Care 
1. Please provide your advice on the proposed changes by the sponsor in the PI / RMP 

a) Boxed warning of the MS-2 Step PI to amend ‘medical practitioner’ to ‘healthcare 
practitioner’ 

b) Removal of the requirement for prescriber certification from the PI as part of the updated 
RMP. 

c) Removal of 24-hour phone service for patients. 

d) Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step composite pack PI 
with the proposed expansion of prescriber eligibility. 

ACM discussion 
An invited expert in the field of women’s health (GP) was involved in the discussion for this item. 

General comments 
The ACM noted that this application seeks to amend the PI for MS-2 Step. Broadly the application 
seeks to  

• Change prescribing from medical practitioner to healthcare practitioner 
• Remove the requirement for prescriber certification 
• Remove the sponsor managed 24-hour phone service for patients 

The combination of mifepristone and misoprostol (MS2-Step composite pack) was first registered in 
Australia as a combination in August 2012. The ACM noted that the MS2-Step composite pack is not 
registered in other countries, however Mifegymiso (mifepristone 200 mg and misoprostol 200 
micrograms) is registered in Canada and has comparable indications to MS2-Step. 
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The ACM noted that in Australia termination of pregnancy can occur via medical termination of 
pregnancy (MTOP) or surgical termination of pregnancy (SToP). The ACM noted that there are 
legislative variations between States and Territories in respect to termination of pregnancy services. 

Safety 
The ACM discussed the three key studies (Kopp Kallner et al. (2014), Warriner et al. (2011), and 
Jejeebhoy et al. (2012)) provided by the sponsor in support of this application. 

The ACM noted that the Kopp Kallner et al. (2014) study appeared the most relevant to the Australia 
context. Within this study the WHO protocol was followed and all women received an ultrasound 
prior to treatment. Within the doctor prescribed arm, 34 doctors prescribed treatment to 583 
women. While in the nurse-midwife arm, 2 nurses prescribed treatment to 597 patients. Outcomes 
were comparable within both arms. 

The ACM also considered the Canadian experience (Schummers et al. 2022) using Mifegymiso. The 
ACM noted that Regulations were amended in May 2017 and November 2017, together removing 
the requirement for: 

• Pharmacist registration 
• Healthcare profession registration  
• Mandatory training 
• Removing the limitation on an eligible prescriber from ‘physician’ to be ‘authorised health 

professional’ leaving the authority for authorising health professional with the provincial 
licensing bodies. 

ACM advice to the Delegate 
The ACM advised the following in response to the Delegate’s specific request for advice: 

1. Please provide your advice on the proposed changes by the sponsor in the PI / RMP 

a) Boxed warning of the MS-2 Step PI to amend ‘medical practitioner’ to ‘healthcare 
practitioner’ 

The ACM acknowledged that the healthcare and evidentiary landscape related to medical 
termination of pregnancy (MTOP) has changed since MS-2 Step was originally registered in Australia 
(2012). The ACM noted the widespread promulgation of comprehensive guidelines and educational 
resources for the use of MS-2 Step in Australia.  The ACM also noted international changes to the 
regulation of MTOP with the use of a broader range of health professional prescribers including 
nurse led models. The ACM also acknowledged the importance of improving access to pregnancy 
termination services and reducing stigma. 

The ACM considered the impacts of broadening the prescribing group to healthcare practitioners 
within the Australian context. The ACM commented that there are instances where the PI outlines 
which medical specialist should prescribe, manage and/or supervise treatment. However, the ACM 
noted that currently for the majority of products, the prescribing requirements are defined by scope 
of practice and jurisdictional regulatory arrangements, with no recommendations about the 
prescriber included in the PI. The ACM discussed the term healthcare practitioner and noted the 
AHPRA list of health practitioners. The ACM did not consider it appropriate for all health practitioners 
as per the AHPRA list to be able to prescribe MS-2 Step (or other prescription medicines). The ACM 
acknowledged that there are additional checks and balances beyond the wording of the PI that 
control prescribing, for example medicine scheduling. However, the ACM noted that changing the 
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boxed warning (and associated parts of the PI) to state healthcare practitioners may inadvertently 
assume the PI is supportive of all healthcare practitioners prescribing MS-2 Step. The ACM suggested 
that some additional wording such as ‘healthcare practitioners with an appropriate scope of practice’ 
or ‘authorised healthcare practitioners’ (as per Canada) may be appropriate. However, prior to 
coming to a final position the ACM requested additional clarification regarding the wider eligibility 
criteria for healthcare practitioners prescribing and/or authorisation, including further information 
on scope of practice and jurisdictional arrangements and consideration of PIs where prescribing 
information is included. 

b) Removal of the requirement for prescriber certification from the PI as part of the updated 
RMP. 

The ACM was supportive of the removal of the requirement for prescriber certification from the PI 
and as part of the updated RMP. The ACM noted that good guidance and training material is now 
widely available.  

The ACM advised that the phrase with the appropriate qualifications and training should remain 
within the Dose and Method of Administration section of the PI. The ACM noted the obligation on 
the prescriber to ensure they have the relevant skill, capability and undertake the appropriate due 
diligence and clinical assessment prior to prescribing the medication. 

c) Removal of 24-hour phone service for patients. 

The ACM noted that limited information on the use of the 24-hour phone service for patients was 
provided in the dossier and advised that this information would be helpful to determine whether it is 
appropriate to remove this service.  

The ACM recommended that prior to a decision on removal of the 24-hour phone service for patients 
the sponsor be requested to provide information on utility of the service. 

d) Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step composite pack PI 
with the proposed expansion of prescriber eligibility. 

The ACM advised that consideration of these inconsistencies would be discussed following a 
recommendation on the proposed expansion of prescriber eligibility. 

ACM conclusion 
The ACM advised that additional information is required to allow the ACM to appropriately consider 
this application and provide an overall benefit risk outcome. 

The ACM requested the following information be gathered: 

• Clarification on the eligibility criteria for prescribing should MS2-Step prescribing to 
broadened to healthcare practitioners 

• Sponsor to provide information on the utility of the 24-hour phone service 

 

Ratified and sent to the sponsor on 21 June 2023. 
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Active ingredient: Mifepristone and misoprostol 

Trade name: MS-2 Step 

Sponsor:  on behalf of MS Health Pty Ltd 

Submission number: PM-2022-05475-1-5 

Form and strength: 
MIFEPRISTONE LINEPHARMA 200 MG TABLET 
mifepristone 200 mg tablet blister; GyMiso misoprostol 200 
microgram tablet blister 

Papers presented for consideration 
A1 Delegates Summary and Request for ACM Advice 
A2 Sponsors Application Letter 
M5 Clinical Evaluation Report 
R1 Risk Management Plan (RMP) Evaluation Report 

Sponsor response documents 
A3 A3_Sponsors Response to Delegates Overview (Cover Letter) 
A3a A3a_Sponsors Response to Delegates Overview 
A3c A3c_Adverse Reactions Update 
A3d A3d_Sponsors Comments on Pl 
A3e A3e_Sponsors Comments on Foreign Pl 
A3f A3f_PSUR for the period- 1 June 2021 to 31 May 2022 - 

Product information documents 
C1 C1_Product Information - annotated 
C1 C1_Product Information - clean 
C1a C1a_Consumer Medicines Information – clean – MS-2Step GyMiso 
C1a C1a_Consumer Medicines Information – clean – MS-2Step Mifepristone Linepharma 
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Submission information 
Submission number PM-2022-05475-1-5 

Active ingredient(s) Mifepristone and misoprostol 

Product name MS-2 Step composite pack 

Strengths/dose form MIFEPRISTONE LINEPHARMA 200 MG TABLET 
mifepristone 200 mg tablet blister; GyMiso misoprostol 
200 microgram tablet blister 

Sponsor  on behalf of MS Health Pty Ltd 

Description of the 
submission/proposed 
indication  

This is a Category 1, Type J application (variation to the 
register entry resulting in a change of product information 
requiring evaluation of clinical, non-clinical or 
bioequivalence data) to update the PI for MS-2 Step 
composite pack.  

Section 4.2 of the current PI advises MS-2 Step can only be 
prescribed by doctors with the appropriate qualifications 
and certified training. The Sponsor proposes to amend 
‘medical practitioner’ in the boxed warning and ‘doctors’ 
in Section 4.2 of the PI to ‘healthcare practitioners’ as well 
as remove the requirement for prescriber certification. 
Removal of 24-hour phone service for patients is also 
proposed.  

 

Summary of data It is a Literature Based Submission.  

The main evidence provided to support the proposed 
change is from 3 studies, including data for approximately 
1800 women receiving MToP up to 63 days gestation and 
approximately 1100 women receiving MToP up to 8 weeks 
gestation. 

Overall, the evidence provided supports the proposed 
changes to the boxed warning of the MS-2 Step PI to 
amend ‘medical practitioner’ to ‘healthcare practitioner’ 
and to amend ‘doctors with the appropriate qualifications 
and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and 
certified training’ given the Sponsor proposes to maintain 
the existing standardised training for prescribers. 
However, subsequent submission by the sponsor to the 
Risk Management Section, to remove the requirement for 
prescriber certification from the PI as part of the updated 
RMP provided to TGA (dated 17th February 2023). The 
proposed removal of prescriber certification from the PI 
does potentially bring into question the Sponsor’s 
justification for the proposed changes to the PI as the 
Clinical Expert’s assertion regarding a minimum baseline 
of education irrespective of training background would 
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not hold if the requirement for prescriber certification is 
removed. 

The proposed changes to the boxed warning and Section 
4.2 give rise to inconsistencies in the PI which have not 
been addressed:  

• Section 4.2 Dose and method of administration: 

The Sponsor states in the Cover letter the application 
proposes to amend the reference to ‘doctors’ in Section 4.2 
to ‘healthcare practitioners’. 

However Section 4.2 includes the text ‘When MS-2 Step 
fails to cause termination of intra-uterine pregnancy, the 
patient should return to the treating doctor for assessment 
and discussion of treatment options, which may include 
pregnancy termination by surgery.’ 

This text is not consistent with the proposed changes 
advising patients receiving these medications are followed 
up by a healthcare practitioner, preferably the prescriber.  

• Section 4.4 Special warnings and precautions for use: 

Section 4.4 includes information regarding particular co-
morbidities as follows: 

Take special care in case of suspected acute adrenal failure. 
In case of suspected acute adrenal failure, dexamethasone 
administration is recommended (please refer to the 
dexamethasone Product Information).  

Due to the antiglucocorticoid activity of mifepristone, the 
efficacy of long-term corticosteroid therapy, including 
inhaled corticosteroids in asthmatic patients, may be 
decreased during the 3 to 4 days following intake of 
mifepristone. Therapy should be adjusted. 

Patients with these medical comorbidities may require 
additional medical management such as adjustment of 
inhaled corticosteroid (ICS) therapy for asthma patients 
for example, that may be outside the scope of practice of 
non-physician healthcare providers. The Sponsor has not 
specifically addressed how patients with relevant medical 
comorbidities as described in the PI will be managed by 
non-physician healthcare providers.  

• Section 4.4 Special warnings and precautions for use and 
Section 4.8 Adverse effects (undesirable effects): 

Section 4.4 includes text regarding cases of serious 
bacterial infection, including very rare cases of fatal septic 
shock, with statements in the ‘Infection’ subsection 
specifically referring to ‘doctors’ as follows: 

- ‘Treating doctors evaluating a patient who is undergoing a 
medical abortion should be alert to the possibility of this 
rare event.’ 

This text is not consistent with the proposed changes 
advising patients receiving these medications are followed 
up by a healthcare practitioner, preferably the prescriber. 
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It would seem appropriate all healthcare providers would 
need to be aware of this risk.  

- ‘These symptoms, even without a fever, may indicate 
Clostridium sordellii infection. Strong consideration should 
be given to obtaining a complete blood count in these 
patients. Significant leukocytosis with a marked left shift 
and haemo-concentration may be indicative of sepsis. 
Doctors should consider immediately initiating treatment 
with antibiotics that includes coverage of anaerobic 
bacteria such as Clostridium sordellii.’ 

This text is also included in Section 4.8 of the PI.  

These statements refer to clinical management of a 
potentially serious infection/possible sepsis including 
initiation of appropriate antibiotic therapy. As 
aforementioned, it is not clear whether this is within the 
scope of practice of non-physician healthcare providers.  

• Section 4.6 Fertility, pregnancy and lactation: 

Section 4.6 includes the following text: 

‘To avoid the potential exposure of a subsequent pregnancy 
to MS-2 Step it is recommended that conception be avoided 
during the next menstrual cycle. Reliable contraceptive 
precautions should therefore commence as early as possible 
after administration of MS-2 Step.’ 

This is considered important safety information. It is not 
clear whether prescription of reliable contraceptive 
methods is within the scope of practice for all healthcare 
providers for whom expanded prescriber eligibility is 
proposed (acknowledging different state/territory 
legislation), and therefore if some patients may need to be 
referred to a different healthcare provider. ‘Return to 
fertility’ is included in the ‘Serious warnings and 
precautions’ box in the Canadian Mifegymiso product 
monograph 2. 

These outstanding issues may require appropriate risk 
minimisation strategies such as updates to the educational 
materials.  

Preliminary view At this stage I am inclined to hear the discussion and 
deliberation of the ACM members on training 
requirements before making my final decision.  

Outstanding issues Removal of prescriber certification and training 
requirement. Although the sponsor will continue to make 
educational materials available as support to prescribers 
and dispensers. 

Removal of 24-hour phone service for the patients. 

Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion 
of prescriber eligibility as discussed above and in Section 
4.1.2 of clinical evaluation report. 
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Request for ACM advice 

ACM meeting number: 39   Date (of meeting): 1st / 2nd  June 2023 

 

Summary of issue/s for advice Clinical Impact of removal of prescriber certification and 
training requirement. 

Clinical Impact of removal of 24-hour phone service for 
the patients. 

Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion 
of prescriber eligibility as discussed above and in Section 
4.1.2 of clinical evaluation report. 

Advice sought 1. Please provide your advice on the proposed 
changes by the sponsor in the PI / RMP 

a. Boxed warning of the MS-2 Step PI to 
amend ‘medical practitioner’ to ‘healthcare 
practitioner’ 

b. Removal of the requirement for prescriber 
certification from the PI as part of the 
updated RMP. 

c. Removal of 24-hour phone service for 
patients. 

d. Inconsistencies noted in Sections 4.2, 4.4, 
4.6 and 4.8 of the MS-2 Step composite 
pack PI with the proposed expansion of 
prescriber eligibility. 

 

 

 

  08 May 2023 

Delegate of the Secretary under regulation 35A of the 
Therapeutic Goods Regulations 1990  
 

 
 

 

 

 

 

 

 

 

 

 

 Date 
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 Body of overview 
 

Introduction  
Mifepristone belongs to the Pharmacotherapeutic group: Other sex hormone and modulator of 
the reproductive function/antiprogestogen, ATC code GO3XB01. 

Misoprostol belongs to the Pharmacotherapeutic group: Other gynaecological medicines – 
prostaglandins, ATC code G02AD06. 

Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors. In women at doses of greater than or equal to 
1 mg/kg, mifepristone antagonises the endometrial and myometrial effects of progesterone. 
During pregnancy it sensitises the myometrium to the contraction inducing action of 
prostaglandins. Misoprostol is a synthetic analogue of prostaglandin E1. At the recommended 
dosages, misoprostol induces contractions of the smooth muscle fibres in the myometrium and 
relaxation of the uterine cervix. In the event of an early termination of pregnancy, the 
combination of a prostaglandin analogue used in a sequential regimen after mifepristone leads 
to an increase in the success rate and accelerates the expulsion of the conceptus. 

The approved indication is 1: 

MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation.  

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised.  

Ultrasound is also useful to exclude ectopic pregnancy. 

Currently the MS-2 Step PI defines MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training, with the subsequent post administration 
follow up to be conducted by a medical practitioner, preferably the prescriber. Therefore, access 
to early medical abortion (as indicated up to 63 days of gestation) is restricted to where a 
certified medical practitioner is located.  

To ensure timely access to patients, and to ensure that the product is prescribed by the persons 
authorised by state and territory legislation, the application proposes to amend the black box 
warning from referencing ‘medical practitioner’ to ‘healthcare practitioner’, and for the 
reference to ‘doctors’ in section 4.2 to be amended to ‘healthcare practitioners’. 

Regulatory History  
The individual components of MS-2 Step, Mifepristone Linepharma (mifepristone 200 mg 
tablet) and GyMiso (misoprostol 200 microgram tablet) were registered in Australia on 29th 
August 2012 for medical termination of developing intrauterine pregnancy up to 49 days 
gestation as follows: 

Mifepristone Linepharma (AUST R 175671): 
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Medical termination of a developin9 intra-uterine pre9nancy. In sequential combination with a 
prosta9landin analo9ue up to 49 days of 9estation; and preparation for the action of re9istered 
prosta9landin analo9ues that are indicated for the termination of pre9nancy for medical reasons 
beyond the first trimester. 

GyMiso (AUST R 188015): 

GyMiso is indicated in females of childbearin9 a9e for the medical termination of a developin9 
intrauterine pre9nancy in sequential combination with a mifepristone 200 m9 tablet, up to 49 days 
of 9estation. 

MS-2 Step composite pack containing Mifepristone Linepharma (mifepristone) 200 mg tablet 
and GyMiso (misoprostol) 200 microgram tablets was registered on 4th June 2014 (Submission 
PM-2013-01037-1-5). As part of this submission, the indication was extended to the medical 
termination of a developing intrauterine pregnancy from 49 days up to 63 days gestation. 

Following registration of MS-2 Step composite pack. the Sponsor withdrew the GyMiso mono 
product from the market, and removed the indication for medical termination of pregnancy up 
to 49 days for the Mifepristone Linepharma mono product (Submission PM-2014-03311-1-5). 

MS-2 Step combination pack is not registered in other countries/regions. 

The combination product Mifegymiso (mifepristone 200 mg tablet and misoprostol 200 
microgram tablet combination pack, Linepharma International Limited) is approved in Canada 
for a comparable indication to MS-2 Step composite pack 2: 

'Mife9ymiso (mifepristone tablet/misoprostol tablets) is indicated for: 

• medical termination of a developin9 intra-uterine pre9nancy with a 9estational a9e up to 63 
days as measured from the first day of the Last Menstrual Period (LMP) in a presumed 28-day 
cycle. 

Mife9ymiso is not intended for routine use as a contraceptive.' 

Mifeqymiso should be prescribed by health professionals with adequate knowledge of medical 
abortion and/or who have completed a Mife9ymiso education -program. 

Mifepristone is registered in the USA, UK and various countries in Europe. In the USA, Mifeprex 
( mifepristone) is only available through the mifepristone risk evaluation and mitigation 
strategy (REMS) Program 

Proposed MS-2 Step PI change 

Boxed warning 

It is very important that all patients receiving these medications are followed up by a mecheal 
healthcare practitioner, preferably the prescriber, to ensure that the medication has been effective. 
Even if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

4.2 Dose and method of administration 

MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of gestation. 
The method of administration is as follows: 

Mifepristone: 200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later 
by the administration of GyMiso®. 
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GyMiso®: 800 micrograms of misoprostol ( 4 tablets, each tablet containing 200 micrograms) buccally, 
i.e: kept between the cheek and the gum fo r 30 minutes before any fragments being swallowed with 
water. 

When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return to the 
treating doctor for assessment and discussion of treatment options, which may include pregnancy 
termination by surgery. 

No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic insufficiency 
when administered at the recommended doses. 

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. MS-2 Step should be taken 2 hours before or 2 hours after a meal. 

Refer also t o 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE. 

MS-2 Step should only be prescribed by healthcare practitioners eleet;eps with the appropriat e 
qualifications a!'la eeNiaeel aiail'lil'lg. Ectopic pregnancy should be excluded, an intrauterine device 
(IUD) (if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplet e abortion or bleeding. 

Risk Management Plan (RMP) evaluation 

RMP evaluator recommendations regarding condition/ s of registration 
• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 ( dated 

24 November 2022; OLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; OLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; OLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-054 75-1-5). At Round 2, the sponsor submitted updated 
AU-RMP version 4.1 (dated 5 April 2023; OLP 31 May 2022) with their S31 response 
dated 6 April 2023. 

• MS-2 Step is approved fo r the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 November 
2014; OLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement fo r pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement fo r prescriber recertification. 
o To remove the need for prescribers to complete mandatory training and receive 

certification to be able to prescribe the product. 
o To remove the requirement fo r a Sponsor provided 24 hours aftercare service 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns 

Delegate's Overview Product Generic Sponsor PM-2022-05475-1-5 
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Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks 
Method failure ✓ - ✓ ✓1,2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 inhibitors 
✓ 

-
✓ -

or inducers 

Potential interaction with products 
✓ 

-
✓ 

interacting with the glucocorticoid receptor 
-

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver function ✓ - ✓ -

Effects in women with impaired renal 
✓ 

-
✓ 

function 
-

Effects in women with malnutrition ✓ - ✓ -

Incorrect determination of gestational age ✓ - ✓ -

Potential for missed ectopic pregnancy ✓ - ✓ ✓2 

Potential for postnatal developmental delay ✓ - ✓ -

Potential for off-label use beyond the first 
✓ 

-
✓ 

trimester 
-

Missing Inherited porphyria ✓ - - -
information 

Theoretical interaction with NSA!Ds ✓ - - -

Potential interaction with products 
✓ 

- - -
interacting with the progesterone receptor 

Use in adolescents ✓ - - -

Pharmacological Risks related to the use of prostaglandin - ✓ ✓2 
✓ 

class effect 

1 Black box warning 

2 Patient Information and Consent Agreement form 

• The sponsor has updated the summary of safety concerns in line with recommendations 
by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. At 
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Round 2, the sponsor has proposed to remove potential risk ‘Potential for loss to follow-
up’ and this is acceptable from an RMP perspective. However, the sponsor has also 
removed potential risk ‘Potential safety risks in vulnerable groups including women in 
regional and remote areas of Australia, who may be particularly at risk of being lost to 
follow-up’, which is not supported as there are additional considerations to this risk 
with regards to access to further advice or treatment if follow-up does not occur.    

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
There is one additional pharmacovigilance activity – an ongoing Canadian post-market 
surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. Further 
changes to the pharmacovigilance plan in the AU-RMP is recommended.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification, pharmacist registration and a Sponsor-provided 24 hours 
aftercare service.  Additional risk minimisation activities will consist of a black box 
warning, inclusion of CMI and instruction insert in pack, and Patient Information and 
Consent Agreement form. The sponsor will continue to make educational materials 
available as support to prescribers and dispensers. The proposed risk minimisation plan 
aligns with that in Canada and the UK. The RMP evaluator has noted the post-market 
experience with MS-2 Step, its well-established safety profile, and existing safety 
frameworks in place. The RMP evaluator has also noted the importance of timely access 
of this medicine in terms of patient-safety and the need to remove requirements that 
hinder patient access to reproductive services. The proposed changes to the risk 
minimisation plan are acceptable from an RMP perspective. Further changes to the risk 
minimisation plan are recommended. The sponsor is also requested to include a copy of 
the Educational Program materials and Patient Information and Consent Agreement 
form in the appendix of the AU-RMP.  

 

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.1, dated 5 April 2023, 
data lock point 31 May 2022), included with submission PM-2022-05475-1-5, to be revised to 
the satisfaction of the TGA, and any subsequent revisions, as agreed with the TGA will be 
implemented in Australia. 

Discussion 
The main evidence provided to support the proposed change is from 3 studies, including data 
for approximately 1800 women receiving MToP up to 63 days gestation 5, 6 and approximately 
1100 women receiving MToP up to 8 weeks gestation 7.  

The Kopp Kallner et al. 5 study is considered most relevant to use in Australia. This study was 
conducted in a high-resource setting with ultrasound as part of the protocol, whereas the 
studies by Warriner et al. 6 and Jejeebhoy et al. 7 were conducted in low-resource settings. 
Neither of the latter 2 studies included ultrasound assessment per study protocol, nor was hCG 
testing utilised in the Warriner study. This does not generally align with the Australian MS-2 
Step PI 1, which recommends confirmation of pregnancy duration by ultrasound in the 
indication, and lists ‘pregnancy not confirmed by an ultrasound or biological test such as urine 
or serum HCG’ as a contraindication. Furthermore, the study population and dose of 
misoprostol used in the Jejeebhoy et al. 7 study differs from approved use in Australia.  

Although the Warriner et al. and Jejeebhoy et al. studies 6, 7 are less applicable to the Australian 
setting, overall there were no safety concerns with provision of MToP by MLPs identified in any 
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of the 3 studies, with effectiveness outcomes comparable for MLPs and doctors. The risk of 
failure was comparable for MToP performed by MLPs and doctors in all studies and is a known 
risk described in the MS-2 Step PI 1. There were no serious adverse events reported. The 
reasons for complications were provided by Kopp Kallner et al. 5 and noted to be consistent 
with the safety profile of MToP with mifepristone/misoprostol. 

There was variability in provider experience across the 3 studies. Nurse-midwives experienced 
in MToP were recruited in the Kopp Kallner et al. 5 study with additional early pregnancy 
ultrasound training provided. All providers underwent MToP training in the Warriner et al. and 
Jejeebhoy et al. studies 6, 7. The importance of education with regard to the MToP process was 
endorsed by the Clinical Expert who reiterated ‘MS Health proposes to continue providing the 
same (existing) standardised training for all potential prescribers (as detailed in the current 
approved Australian RMP) and doing so will ensure a minimum baseline of education regardless of 
training background’, stating further ‘The PI amendments proposed by MS Health simply enable 
individual jurisdictions to make decisions appropriate for their population’. 

Broadening the prescriber eligibility to include non-physician prescribers (in accordance with 
individual state and territory requirements) is consistent with established practice in Canada and 
the USA, noting the USA has REMS program requirements for all prescribers 3.  

Overall, the evidence provided supports the proposed changes to the boxed warning of the MS-2 
Step PI to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors with the 
appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare practitioners with the 
appropriate qualifications and certified training’ given the Sponsor proposes to maintain the 
existing standardised training for prescribers.  

However, the Sponsor has subsequently submitted proposal to remove the mandatory 
requirement for prescriber certification from the PI as part of the updated RMP provided to TGA 
(dated 17th February 2023). The proposed removal of prescriber certification from the PI does 
potentially bring into question the Sponsor’s justification for the proposed changes to the PI as 
the Clinical Expert’s assertion regarding a minimum baseline of education irrespective of training 
background would not hold if the requirement for prescriber certification is removed. In their 
S31 response they do however emphasis that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners that prescribe MS-2 Step 
via the existing online website (www.ms2step.com.au). The change proposed in the most recent 
submitted update to the RMP was to remove the mandatory aspect of the training and the 
subsequent certification.  

But the justification provided by the Clinical Expert in the Clinical Overview Addendum to expand 
prescriber eligibility to include non-physician prescribers (in accordance with individual state 
and territory requirements) included assurance the existing standardised training for all 
potential prescribers as per current approved Australian RMP (i.e. mandatory practitioner 
training and certification) would be maintained, and was supported by data provided in the 
dossier. As noted in the clinical evaluation report, all the providers underwent MToP training in 
the Warriner et al. and Jejeebhoy et al. studies (including certification in the Warriner et al. study) 
6, 7, and the Kopp Kallner study 5 recruited nurse-midwives experienced in MToP who received 
additional ultrasound training. The proposed removal of ‘and certified training’ from the 
proposed PI provided with the Section 31 response does not align with the Clinical Expert’s 
assertion that ‘a minimum baseline of education regardless of training background will continue to 
be provided’ and data included in the submission to support the proposed expansion of prescriber 
eligibility. 

Conclusions 
The evidence provided in the submission support the proposed changes to the boxed warning to 
amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors with the 
appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare practitioners with 
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the appropriate qualifications and certified training’ (in accordance with individual state and 
territory requirements) on the basis the existing standardised training for all potential 
prescribers is maintained. 

However, the sponsor’s proposal to remove ‘certified training’ from the PI has created 
uncertainty regarding the risk of expanding prescriber eligibility and removing the requirement 
for certified training. 

 

 

Attachments for ACM 
 

Number  Document name  Location/ID ACM 
attachment  

1 Clinical Evaluation Report D23-5339936 ☐ 

2 RMP  D22-6199891 ☐ 

3 Annotated PI  e004967 (0012-) - 
Product 
Information - 
Annotated 

☐ 
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22 December 2022 
 
 
The Head 
Management Coordination Section 
Prescription Medicines Authorisation Branch 
Therapeutic Goods Administration 
PO Box 100 
Woden ACT 2606 
 
 

Category 1 Application – Type J: PI Change Requiring Evaluation of Data 
 

AUST R Product Details 
210574 MS-2 Step composite pack [MIFEPRISTONE LINEPHARMA 

200 MG TABLET mifepristone 200 mg tablet blister; GyMiso 
misoprostol 200 microgram tablet blister] 

 
Submission Number: PM-2022-05475-1 

eSubmission Identifier: e004967 
Sequence: 0007; Related Sequence: 0007 

 
Dear Sir / Madam 
 
This Category 1 Application to make changes to the Product Information (PI) for the above-
mentioned product is being submitted on behalf of MS Health Pty Ltd (Client ID 57301). 

 are the appointed agents for MS Health Pty Ltd regarding this 
application. 
 
This application relates to the Pre-submission Planning Form (PPF) submitted on 
15th December 2022 with an expected submission due date of 23 December 2022. 
 
The dossier is submitted in eCTD format and further details are provided below under the 
“Electronic Submission Details” section.  
 
Application Overview: 
Currently the MS-2 Step PI defines that the MS-2 Step product can only be prescribed by 
doctors with the appropriate qualifications and certified training, with the subsequent post 
administration follow up to be conducted by a medical practitioner, preferably the prescriber.  
Therefore, access to early medical abortion (as indicated up to 63 days of gestation) is 
restricted to where a certified medical practitioner is located.   
 
To ensure timely access to patients, and to ensure that the product is prescribed by the 
persons authorised by state and territory legislation, MS Health, the sponsors of MS-2 Step 
composite pack are seeking approval to vary the approved PI as proposed below.  
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Currently the MS-2 Step PI includes the following black box warning relevant to section 4.4 
Special Warnings and Precautions for Use: 
 
“It is very important that all patients receiving these medications are followed up by a 
medical practitioner, preferably the prescriber, to ensure that the medication has been 
effective. Even if no adverse events have occurred all patients must receive follow-up 14 to 
21 days after taking mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE carefully.” 
 
Section 4.2 of the MS-2 Step Product Information also states: 
 
MS-2 Step should only be prescribed by doctors with the appropriate qualifications and 
certified training.  
 
This application is proposing to amend the black box warning from referencing “medical 
practitioner” to “healthcare practitioner”; and for the reference to “doctors” in section 4.2 to 
be amended to “healthcare practitioners”.  
 
The proposed amendment to the PI will also bring Australia into alignment with global best 
clinical practice and WHO recommendations for provision of medical termination of 
pregnancy (MToP).   The Departments of Health in individual states and territories will still 
be the final determinant on who is an appropriate prescriber within their jurisdiction. The PI 
amendments proposed by MS Health is therefore intended to enable individual jurisdictions 
to make decisions appropriate for their population. 

An addendum to the clinical overview has been submitted in support of the proposed change 
to the prescriber in module 2.5. 

Module 5.2 has not been provided with this submission as it is not applicable to this 
application. 

Risk Management Plan 
 
An updated RMP was submitted to the TGA for review on the 1st December 2022 (version 
04).  Following the completion of the evaluation of this Category 1 application, the version 
04 of the RMP will be updated in accordance with the approved changes and is proposed to 
be submitted with the next safety update. 
 
Bioequivalence 
 
A justification for not providing biopharmaceutic and/or absolute bioavailability data is not 
required for this application as there are no changes to the Module 3 data. 
 
The following CTD modules are provided in support of this application: 

• 1.0.2 Tracking Table 
• 1.2.1 Application form 
• 1.2.2 Pre submission details 
• 1.3.1 Annotated and Clean PIs 
• 1.3.2 Annotated and Clean CMIs 
• 1.4.3 Clinical Expert Declaration  

s47
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• 1.7.3 Declaration of compliance with PPF 
• 2.5 Clinical overview 
• 5.4 Literature references 

 
Declarations 
The following assurances are provided in relation to the application. 
• No aspects of the quality information have been changed, including manufacturing 

procedures, equipment and raw material and finished product specifications, other than 
the changes nominated in this application. 

• The PI provided is the most recent approved version and all of the proposed changes to 
the PI relate to the changes requested and no other unidentified changes have been 
proposed or made. 

 
Invoice and contact details 
Please issue the invoice for the evaluation fees for this application directly to the Sponsor, 
MS Health Pty Ltd (i.e. please ensure the invoice is not issued to the agent company). 
 
Please do not hesitate to contact me on  by facsimile on  or by 
email at if you require any further regulatory or 
information technology assistance with this submission. 
 
 
Yours faithfully, 

 
 

Senior Consultant, Regulatory, Quality & Compliance 
d 

(Agents on behalf of MS Health Pty Ltd) 
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Electronic Submission Details 

eSubmission Identifier  e004967 
Format  eCTD 
Specification  AU 3.0 
eBS Client ID 57301 
Approved Name Mifepristone, Misoprotol 
Trade Name MS-2 STEP COMPOSITE PACK  
ARTG Number(s) 210574 
Submission Number PM-2022-05475-1 
Sequence Number 0007 
Related Sequence Number 0007 
Regulatory Activity Lead Prescription meds-chemical 
Sequence Type  Category 1 Type J - PI Change requiring evaluation 
Sequence Description  Initial 
Submission Mode Single 
Electronic Media  PMMV Portal 
Submission Size (Approximate) ~ 7.20 MB 
Validation Tool and Version Lorenz eValidator v.21.2 
Validation Findings Not applicable  

A copy of the validation report can be provided upon 
request. 

Virus Protection Software and 
Assurance 

Webroot Secure Anywhere Endpoint Protection v9.0.26.61. 
An assurance is provided that the electronic dossier is virus 
free. 

Contact email  
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24th May 2022 

The Director 
Prescription Medicines 
Authorisation Branch 

PRE-ACM RESPONSE 

Sponsor's Name: MS Health Pty Ltd 
Return Address: 

Attention: 
Phone Number: 

Therapeutic Goods Administration 
PO Box 100 

Fax Number: 
Email: 

WODEN ACT 2606 

AUSTR 
210574 

Dear Sir / Madam 

Product Details 
MS-2 Step composite pack [MIFEPRISTONE LINEPHARMA 
200 MG TABLET mifepristone 200 mg tablet blister; GyMiso 

misoprostol 200 microgram tablet blisterl 

Submission Number: PM-2022-05475-1-5 
eSubmission Identifier: e004967 

Sequence: 0016; Related Sequence: 0007 
Response Due Date: 24 May 2023 

fu response to the Request for ACM's advice (issued by , Delegate of the 
Secreta1y , dated 8 May 2023, received 17th May 2023), please find herein copy of the Pre
ACM Response for the aforementioned Catego1y 1 Application. This info1mation is 
provided on behalf of the Sponsor, MS Health Pty Ltd (Client ID 57301). 

It is noted that the Request for ACM's advice was dated the 8th May 2023. Therefore, the 
request for ACM's advice did not take into consideration the response to the second RMP 
evaluation repo1i and the response to the second round clinical evaluation repo1i submitted 
on the 10th May 2023 and the 14th May 2023 respectively. The pre-ACM response therefore 
makes reference to the responses to the second-round clinical evaluation repo1i as 
applicable. 

The response is submitted as per the required Pre-ACM fonnat with the following 
infonnation provided: 

PreACM component CTD Location 
Sponsor's comment on evaluations Module 1.0.3 Response to request for 

inf01mation 
International regulat01y histo1y Not applicable. A similar application has not 

been submitted in other ten itories. 
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Adverse reactions update Module 1.0.3 Response to request for 
information 

Sponsor's comments on PI Module 1.0.3 Response to request for 
information 

Sponsor's comments on foreign PI Module 1.0.3 Response to request for 
infonnation 

PSUR Module 1.0.3 Response to request for 
inf01mation 

PI (a1111otated and non-81lllotated) Module 1.3 .1.1 Product infom1ation - clean and 
Module 1.3 .1.2 Product inf onnation - a1111otated 

CMI (a1111otated and non-81lllotated) Module 1.3.2.1 Consumer Medicine 
Infomiation- clean and Module 1.3.2.2 
Consumer Medicine Infonnation - a1111otated 

Foreign equivalent to product information Module 1.11.2 Foreign product info1mation 
(Canadian Monograph for "Mifegymiso" 
mifepristone 200 mg tablets and misoprostol 
200 mcg tablets) 

Please note, the same application has not been 
submitted other countties, therefore the 
foreign PI has been provided for reference 
only given the Canadian PSUR has been used 
as the reference for the RMP. 

The dossier is submitted in eCTD f01mat and further details of the electronic submission are 
provided in Appendix 1 below. 

Please do not hesitate to contact me on or by email at 
you require any futiher regulatory or info1mation 

technology assistance with this submission. 

Yours faithfully, 

Regulatory Consultant 

(Agents on behalf of MS Health Pty Ltd) 
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Appendix 1: Electronic Submission Details 
 

eSubmission Identifier  e004967 
Format  eCTD 
Specification  AU 3.0 
eBS Client ID 57301 
Approved Name Mifepristone, Misoprotol 
Trade Name MS-2 STEP COMPOSITE PACK  
ARTG Number(s) 210574 
Submission Number PM-2022-05475-1-5 

PV 
Sequence Number 0016 
Related Sequence Number 0007 
Regulatory Activity Lead Prescription meds-chemical 
Sequence Type  Supplementary Information 
Sequence Description  Pre-Advisory Committee Response 
Submission Mode Single 
Electronic Media  Email 
Submission Size (Approximate) ~ 3.89 MB 
Validation Tool and Version Lorenz eValidator v.21.2 
Validation Findings No validation findings 

A copy of the validation report can be provided upon 
request. 

Virus Protection Software and 
Assurance 

Webroot Secure Anywhere Endpoint Protection v9.0.26.61. 
An assurance is provided that the electronic dossier is virus 
free. 

Contact email  
 

 
 

s47
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PRE-ACM RESPONSE 
Overall recommendation – Sponsor Summary Response 

The Sponsor acknowledges the Delegate’s comments provided in the request for ACM’s advice 
(dated 8th May 2023). Responses to the Delegate’s comments are provided in the subsequent 
sections below.  

RESPONSE TO REQUEST FOR ACM ADVICE 

Question 1: Please provide your advice on the proposed changes by the sponsor in the PI / 
RMP  
 

a. Boxed warning of the MS-2 Step PI to amend ‘medical practitioner’ to ‘healthcare 
practitioner’  

 

Sponsor Response: 

The proposed changes to the MS- 2 Step PI will bring the eligible prescribers in line with global 
guidelines and clinical best practice; enable individual Australian state health authorities to make 
decisions appropriate for their population; and improve the current access for women by not only 
increasing the number of eligible prescribers, but also by removing the need for women to travel 
long distances to access a prescriber and safe abortion services, without increasing risk to 
patients.  MS Health proposes to continue to provide access to the same (existing) standardised 
training for all potential prescribers and this together with other education and training resources 
that are available will ensure a minimum baseline of education regardless of training 
background.  

Currently the MS-2 Step Product Information (PI) defines that the MS-2 Step product can only 
be prescribed by doctors with the appropriate qualifications and certified training, with the 
subsequent post administration follow up to be conducted by a medical practitioner, preferably 
the prescriber.  Therefore, access to early medical abortion (as indicated up to 63 days of 
gestation) is restricted to patients and locations where a certified medical practitioner is 
accessible.   

By allowing mid-level healthcare practitioners such as nurses, midwives and Nurse Practitioners 
to prescribe MS-2 Step  (and as defined by the current state and territory legislation), this will 
improve the current access for women by not only increasing the number of eligible prescribers 
but also by removing the need for women to travel long distances to access a prescriber and safe 
abortion services . 

Additionally, the use of the term ‘healthcare practitioner’ will encompass any variability in the 
state and territory terminology therefore allowing the specific state and territory legislation to 
define the persons authorised to perform or assist with MToP.  

MToP provision by mid-level healthcare practitioners such as nurses, midwives and Nursing 
Practitioners is already available and part of the standard of care in a number of developed and 
developing countries such as Canada. Since 2017, there has not been an increase in the 
incidences of serious adverse events in Canada due to the change in prescriber indicating no 
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increased risk to patients when MToP is provided by mid-level healthcare professionals. For 
reference, a copy of the Canadian Product fufo1mation has been provided in Module 1.11.2. 

The proposed changes to the MS- 2 Step PI will bring it in line with global guidelines and 
clinical best practice; and will enable individual Australian state health authorities to make 
decisions appropriate for their population. 

The prescriber 's obligation to acquire the knowledge and skill to prescribe a diug safely is a 
fundamental aspect of their practice, regardless of whether the prescriber is a medical 
professional or healthcare professional and therefore the Sponsor does not believe that the 
proposed change will result in any additional risk when the prescriber eligibility is changed from 
a medical professional to a healthcare professional. 

b. Removal of the requirement for prescriber certification from the PI as part of the 
updated RMP. 

Sponsor Response: 

The Sponsor proposes to remove the requirement for prescriber certification from the PI and the 
updated RMP, however, the training programs will still be available. The Education Program 
however will be included as an Annex to the RMP and via the MS Health online website, 
www.ms2step.com.au. 

It is the prescriber 's obligation to acquire the knowledge and skill to prescribe a di11g safely 
(which is a fundamental aspect of their practice), regardless of whether the RMP includes 
mandato1y ce1iification of prescribers. Since MS-2 Step was first registered a number of 
education and training resources have been developed to suppo1i prescribers beyond that offered 
by the MS Health Education Program. 

Additionally, it is expected that for other prescribed products, the prescriber would be 
professionally competent before prescribing any product. The Sponsor is therefore proposing 
that the requirements for MS-2 Step be aligned with this approach whereby mandato1y training 
programs / ce1iification is not required before the product can be prescribed. 

The Sponsor therefore does not believe that the removal of the mandato1y certification result in 
any additional risk as the Medical Education Program will continue to be available online via the 
existing website (www.ms2step.com.au), along with other education and training resources that 
are available over and above the Sponsor specific training. 

c. Removal of 24-hour phone service for patients. 

Sponsor Response: 

MS-2 Step has been registered since 2014 and since then the product has been widely used and is 
well understood by both GPs, hospital clinicians, nurses, inidwives and Nurse Practitioners. The 
cunent approved PI mandates that patients must have the ability to access 24-hour emergency 
care if and when required for incomplete abortion and bleeding. Additionally, the patient is fully 
counselled upon discharge and infonned of the importance of having direct access to the 
treatment centre by telephone or local access. 
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Due to the history of use, clinicians and healthcare practitioners understand the need to provide 
post-treatment support to their patients and therefore while a sponsor provided 24-hour phone 
service may have been required when MS-2 Step was first registered, this is no longer 
considered needed. 

d. Inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step composite 
pack PI with the proposed expansion of prescriber eligibility.  

 

Sponsor Response: 

In accordance with the response to the second-round clinical evaluation report, the 
inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step PI were addressed.  For 
ease of reference these have been provided below: 

Section 4.2 

‘When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should 
return to the treating doctor for assessment and discussion of treatment options, which 
may include pregnancy termination by surgery.’  

The above text has been updated to instruct the patient to return to the treating healthcare 
practitioner, to ensure consistency with the proposed changes to the prescriber listed throughout 
the Product Information (PI). 

Section 4.4 

‘Patients with medical comorbidities may require additional medical management such as 
adjustment of inhaled corticosteroid (ICS) therapy for asthma patients for example, that may 
be outside the scope of practice of non-physician healthcare providers. The Sponsor has not 
specifically addressed how patients with relevant medical comorbidities as described in the PI 
will be managed by non-physician healthcare providers.’ 

The Sponsor has included the following statement in Section 4.4 of the PI to ensure that adequate 
medical management is provided for conditions that may be outside the scope of practice of non-
physician healthcare providers. 

‘If applicable, medical practitioner’s advice should be sought in the event that further management 
of patients with medical comorbidities or adverse events is required.’ 

Section 4.4 includes text regarding cases of serious bacterial infection, including very rare 
cases of fatal septic shock, with statements in the ‘Infection’ subsection specifically referring 
to ‘doctors’ as follows:  
 

- ‘Treating doctors evaluating a patient who is undergoing a medical abortion should be 
alert to the possibility of this rare event.’  
 

The PI has been updated to refer to the ‘treating healthcare practitioner’, to ensure consistency 
with the proposed changes to the prescriber listed throughout the PI.   
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Section 4.4 and 4.8 

‘These symptoms, even without a fever, may indicate Clostridium sordellii infection. 
Strong consideration should be given to obtaining a complete blood count in these 
patients. Significant leukocytosis with a marked left shift and haemo-concentration may be 
indicative of sepsis. Doctors should consider immediately initiating treatment with 
antibiotics that includes coverage of anaerobic bacteria such as Clostridium sordellii.’  
 

These statements refer to clinical management of a potentially serious infection/possible 
sepsis including initiation of appropriate antibiotic therapy. As aforementioned, it is not 
clear whether this is within the scope of practice of non-physician healthcare providers.  
 
The Product Information (PI) has been updated to instruct the healthcare practitioner to 
immediately seek the advice of a medical practitioner (doctor) which will ensure that the 
appropriate clinical management of the potentially serious infection occurs. 
 

Section 4.6 

‘To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is 
recommended that conception be avoided during the next menstrual cycle. Reliable 
contraceptive precautions should therefore commence as early as possible after 
administration of MS-2 Step.’ 
 

This is considered important safety information. It is not clear whether prescription of 
reliable contraceptive methods is within the scope of practice for all healthcare providers for 
whom expanded prescriber eligibility is proposed (acknowledging different state/territory 
legislation), and therefore if some patients may need to be referred to a different healthcare 
provider. 

The PI does not state that the healthcare practitioner would be responsible for the prescribing of 
the contraceptive method.  The patient is informed on discharge of the need to follow up within 
14-21 days along with the requirements of the medical method.  The access to reliable 
contraceptive methods and whether additional healthcare provider advice is required, is expected 
to be provided as part of this process. 

The information is therefore considered appropriate, and no changes proposed to this section of 
the PI. 

 

Outstanding issues 

RISK MANAGEMENT PLAN 
 
The Delegate has stated that further changes to the risk minimisation plan are recommended.  
The sponsor has submitted an updated AU-RMP version 4.2 (dated 9 May 2023) which is dated 
after the Delegate’s Overview and was therefore not considered as part of the recommendations.   
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The Delegate’s comments are addressed below and were submitted as part of the response to the 
RMP Round 2 evaluation report. 

Comment 1: At Round 2, the sponsor has proposed to remove potential risk ‘Potential for 
loss to follow-up’ and this is acceptable from an RMP perspective. However, the sponsor 
has also removed potential risk ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of being 
lost to follow-up’, which is not supported as there are additional considerations to this risk 
with regards to access to further advice or treatment if follow-up does not occur.  
 
Sponsor Response: 
In accordance with the response to the RMP Round 2 evaluation report, the potential risk 
‘Potential safety risks in vulnerable groups including women in regional and remote areas of 
Australia, who may be particularly at risk of being lost to follow-up’ has been readded to the 
AU-RMP.  The RMP Round 3 Evaluation report acknowledged this update and stated that no 
further action was required. 

Comment 2: There is one additional pharmacovigilance activity – an ongoing Canadian 
post-market surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. Further changes to 
the pharmacovigilance plan in the AU-RMP is recommended.  
 
Sponsor Response: 
In accordance with the response to the RMP Round 2 evaluation report, the Sponsor provides 
and assurance that the key findings from the Canadian post-market surveillance study will be 
submitted together with an updated RMP following completion of the study.  The RMP Round 3 
Evaluation report acknowledged this update and stated that no further action was required. 
 
Comment 3: Further changes to the risk minimisation plan are recommended. The sponsor 
is also requested to include a copy of the Educational Program materials and Patient 
Information and Consent Agreement form in the appendix of the AU-RMP.  
 
Sponsor Response: 
In accordance with the evaluator’s recommendations, the AU-RMP version 4.2 (dated 9 May 
2023) submitted on the 9th May, included the Education Program materials together with the 
Patient Information and Consent Agreement as Annex 1 to the RMP.  The RMP Round 3 
Evaluation report acknowledged this update and stated that no further action was required. 
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PRE-ACM RESPONSE 
 
1.0 Correspondence 
1.0.3 Response to request for information 
 Adverse Reactions Update 
 
An assurance is provided that no new serious unexpected adverse drug reactions have been 
reported which are not currently mentioned in the proposed Australian Product Information or 
have not been submitted previously. 
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1.0.3 Response to Request for Information - Sponsor's Comments on PI 

The Delegate has noted inconsistencies in Sections 4.2, 4.4, 4.6 and 4.8 of the MS-2 Step PI. 
These have been addressed with the previously submitted response to the second-round clinical 
evaluation report. For ease ofreference the responses have also been included in Module 1.0.3, 
Pre ACM Response. 
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1.0 Correspondence 
1.0.3 Response to request for information 

PRE-ACM RESPONSE 

Sponsor's comments on foreign PI (i.e. PI Comparison Table) 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

As the Canadian PSUR has been used as the reference for the RMP, a comparison against the Canadian PI has been provided for reference only. 

Table 1: Comparison of Australian PI (MS-2 Step) to Canadian Product Monograph (MIFEGYMISO). 
Australian PI (dated 20230516), MSS version Canadian Product Monograph Comments on differences 

MS-2 Step MIFEGYMISO 
BOXED WARNING 4.1 Dosing considerations The AU PI and Canadian 
It IS ve1y important that all patients rece1vmg these Prior to prescribing Mifegymiso, health professionals must: PM are aligned. 
medications are followed up by a healthcare practitioner, • Ensure that patients have access to emergency 
preferably the prescriber, to ensure that the medication has medical care in the 14 days following administration 
been effective. Even if no adverse events have occmTed all of mifepristone; 
patients must receive follow-up 14 to 21 days after taking • Schedule follow-up 7 to 14 days after patients take 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS mifepristone to confnm complete pregnancy 
AND PRECAUTIONS FOR USE carefully. te1mination; 

• Exclude ectopic pregnancy and confom gestational 
age by an appropriate method. 

• Counsel each patient on the risks and benefits of 
Mifegymiso, including bleeding, infection and 
incomplete abo1tion; 

• Obtain the patient' s informed consent to take the 
diug. 

1 NAME OF THE MEDICINE MIFEGYMISO Difference in tradename 
Mifepristone and Misoprostol only. 
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Australian PI (dated 20230516), MSS version 

2 QUALITATIVE AND QUANTATIVE 
COMPOSITION 
MS-2 Step is a composite pack containing: 

Mifepristone Linepharma 
Each tablet contains 200 mg of mifepristone. 

For the full list of excipients, see Section Enor! Reference 
source not found. LIST OF EXCIPIENTS. 

GyMiso® 
Each tablet contains 200 micrograms of misoprostol as a I% 
dispersion of misoprostol-hypromellose. Misoprostol is a 
clear, colourless or yellowish oily liquid. 

For the full list of excipients, see Section Enor! Reference 
source not found. LIST OF EXCIPIENTS. 
3 PHARMACEUTICAL FORM 
Mifepristone Linepharma 
White to off-white, round biconvex tablets, diameter 11 
mm, with "MF" debossed on one side of the tablet. 
GyMiso® 
White, flat round tablet with "ML" debossed on one side 
and "200" on the other side. 

May 2023 
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Mifepristone tablet 
Tablet, mifepristone 200 mg, oral administration 
Progesterone receptor modulator 

and 

Misoprostol tablets 
Tablets ( 4), misoprostol 200 mcg ( each), 
Buccal administration 
Prostaglandin 

6 DOSAGE FORMS, STRENGTHS, COMPOSITION 
AND PACKAGING 
Description 
Mifegymiso (mifepristone tablet/ misoprostol tablets) is a 
composite pack containing one mifepristone 
200 mg tablet and four misoprostol 200 mcg tablets. The 
two products are provided in two different 
boxes which are packed together. 
Mifepristone 200 mg tablets 
Mifepristone tablets are white to off white, round, biconvex 
with "MF" embossed on one side. 
Mifepristone is packaged in a PVC/PVDC/Aluminum 
blister of 1 tablet presented in a 1n-een box of one 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

The AU PI and Canadian 
PM are aligned. 
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Australian PI (dated 20230516), MSS version 

4.1 THERAPEUTIC INDICATIONS 
MS-2 Step is indicated in females of childbearing age for 
the medical tennination of an intrauterine pregnancy, up to 
63 days of gestation. 
It is recommended that the duration of pregnancy (i.e., up to 
63 days gestation) be confomed by ultrasound. fu the event 
that an ultrasound is not possible, extra caution should be 
exercised. 
Ultrasound is also useful to exclude ectopic pregnancy 
4.2 DOSE AND METHOD OF ADMINISTRATION 
MS-2 Step is indicated for medical te1mination of 
intrauterine pregnancy, up to 63 days of gestation. 
The method of administration is as follows: 
Mifepristone: 200 mg of mifepristone (1 tablet containing 
200 mg) orally, followed 36 to 48 hours later by the 
administration of GyMiso®. 
GyMiso® : 800 micrograms of misoprostol ( 4 tablets, each 
tablet containing 200 micrograms) buccally, i.e: kept 
between the cheek and the gum for 30 minutes before any 
fragments being swallowed with water. 
When MS-2 Step fails to cause tennination of intra-uterine 
pre1mancv, the patient should return to the treating 
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tablet. 
Misoprostol 200 mcg tablets 
Misoprostol tablets are white, round flat with "ML" 
debossed on one side and "200" on the other side. 
Misoprostol tablets are packaged in dual-faced aluminum 
strips and presented in an orange box of four 
( 4) tablets. 
1 INDICATIONS 
Mifegymiso (mifepristone tablet/misoprostol tablets) is 
indicated for: 

• medical te1mination of a developing intra-uterine 
pregnancy with a gestational age up to 63 days as 
measured from the first day of the Last Menstmal 
Period (LMP) in a presumed 28-day cycle. 

Mifegymiso is not intended for routine use as a 
contraceptive. 
4 DOSAGE AND ADMINISTRATION 
4.1 Dosing considerations 
[ ... ] 
Mifegymiso should be prescribed by health professionals 
with adequate knowledge of medical abo11ion and/or who 
have completed a Mifegymiso education program. 
Each patient should be provided with a printed copy of the 
Mifegymiso Patient Medication fufo1mation and a Patient 
Info1mation Card. The Patient Infonnation Card should be 
completed by the health professional. These documents as 
well as a consent fo1m can be obtained and/or ordered from 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

AU PI states that 
misoprostol should be 
taken 36 to 48 hours after 
mifepristone. 

Canadian PM states that 
misoprostol should be 
taken 24 to 48 hours after 
mifepristone. 

The documents are 
othe1wise aligned. 
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Australian PI (dated 20230516), MSS version 

healthcare practitioner for assessment and discussion of 
treatment options, which may include pregnancy 
te1mination by surge1y. 
No dosage adjustment of misoprostol or mifepristone is 
necessaiy with renal or hepatic insufficiency when 
administered at the recommended doses. 
There are no data available on the effect of food intake on 
the abso1ption of mifepristone or misoprostol. MS-2 Step 
should be taken 2 hours before or 2 hours after a meal. 
Refer also to 4.3 CONTRAINDICATIONS, and 4.4 
SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE. 
MS-2 Step should only be prescribed by healthcare 
practitioners with the appropriate qualifications and 
training. Ectopic pregnancy should be excluded, an 
intrauterine device (IUD) (if present) must be removed, 
consent must be obtained and patients must have the ability 
to access 24-hour emergency care if and when required for 
incomplete abortion or bleeding. 
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www.linephanna.ca or by phone at 1-877-230-4227. The 
Mifegymiso Patient Medication Info1mation and the Patient 
Infonnation Card are also included in the box. 

Hepatic impairment 
Mifepristone and its metabolites showed a decrease in both 
overall peak and exposure in patients with moderate hepatic 
impainnent compared to healthy-matched participants. 
However, no dose adjustments are recommended in this 
population. 

4.2 Recommended Dose and Dosage Adjustment 
• 200 mg of mifepristone (1 tablet) 
• 800 mcg of misoprostol ( 4 tablets, each tablet 

containing 200 mcg) 
There are no data available on the effect of food intake on 
the abs01ption of mifepristone or misoprostol. 

4.3 Administration 
Step 1 Mifepristone: 

• 200 mg of mifepristone (1 tablet) should be taken 
orally, followed 24 to 48 hours (1 to 2 days) later by 
the administration of misoprostol. 

• Mifepristone should be administered as directed by 
the prescribing health professional. 

Step 2 Misoprostol: 
• 800 mcg of misoprostol ( 4 tablets, each tablet 

containing 200 mcg) should be taken in a single 
intake bv buccal route (keot between the cheek 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 
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Australian PI (dated 20230516), MSS version 

4.3 CONTRAINDICATIONS 
MS-2 Step should not be prescribed m the following 
situations: 

• Lack of access to emergency medical care in the 
14 days following start of the treatment (i.e. 
administration of mifepristone ); 

• Suspected or confim1ed ectopic pregnancy; 
• Asthma uncontrolled by therapy; 
• Intrauterine device (IUD) in place; 
• Unce1iainty about gestational age; 
• Chronic adrenal failme; 
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4.4 Missed Dose 
Step 1 Mifepristone tablet 
Patients should be advised to contact their health 
professional immediately if they delay or do not take the 
Mifepristone tablet at the time and date directed by the 
health professional. This inf01mation can be found on the 
completed Patient Inf 01mation Card. 
Step 2 Misoprostol tablets 
Patients should be advised to conta.ct their health 
professional immediately if they forget to take the 
Misoprostol tablets and it is more than 48 hours after they 
have taken the Mifepristone tablet. 
If it is less than 48 hams since the patient took Step 1 but 
after the time and date on the Patient Info1mation Card, 
clinical trial data indicates that health professionals can 
instmct patients to take the Misoprostol tablets (Step 2) 
right awav. 
2 CONTRAINDICATIONS 
Mifegymiso should not be prescribed to patients who: 
• have a confiimed or suspected ectopic. pregnancy; 
• have an intrauterine device (IUD) in place; 
• have unconfnmed gestational age; 
• have chronic adrenal failure; 
• are on concurrent long te1m systemic co1iicosteroid 
therapy; 
• have haemonhagic disorders or using concunent 
anticoagulation therapy; 
• have inherited porphyria; 
• have uncontrolled asthma; 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI lists 
'pregnancy not confiimed 
by an ultrasound or 
biological test such as 
mine or semm HCG' - the 
Canadian PM does not. 

The Canadian PM lists 
'inherited pOiphyria' - the 
AU PI does not. 
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• ConcmTent long tenn corticosteroid therapy; 
• Suspected or known haemonhagic disorders or 

treatment with anti-coagulants; 
• Hypersensitivity to mifepristone, misoprostol (or 

any prostaglandin), or any of the excipients used 
in MS-2 Step; 

• Pregnancy not confinned by an ultrasound or 
biological test such as mine or sernm HCG; 

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE 
The prescriber must ensure that consent and treatment of the 
patient is in accordance with the appropriate state or territo1y 
legislation. 
If applicable, medical practitioner's advice should be sought 
in the event that fmther management of patients with medical 
comorbidities or adverse events is required. 
T alee special care in case of suspected acute adrenal failme. 
In case of suspected acute adrenal failme, dexamethasone 
administration 1s recommended (please refer to the 
dexamethasone Product Infom1ation). 
Due to the antiglucoc01ticoid activity of mifepristone, the 
efficacy of long-te1m co1ticosteroid therapy, including 
inhaled c01ticosteroids m asthmatic patients, may be 
decreased during the 3 to 4 days following intake of 
mifepristone. Therapy should be adjusted. 
Rare serious cardiovascular accidents have been reported 
following administration of prostaglandins including 
misoprostol. For this reason women with risk factors for 
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• have known hypersensitivity to mifepristone, misoprostol, 
other prostaglandins, or any of the 
excipients used in Mifegymiso . For a complete listing, see 
DOSAGE FORMS, COMPOSITION AND 
PACKAGING. 

3 SERIOUS WARNINGS AND PRECAUTIONS BOX 
• Risk of skin reactions: Serious skin reactions 

including toxic epidennal necrolysis and acute 
generalized exanthematous pustulosis have been 
reported in association with Mifegymiso treatment 
(see WARNINGS AND PRECAUTIONS, Skin) 

7 WARNINGS AND PRECAUTIONS 
Immune 
Cases of skin rash following misoprostol administration 
were reported by patients in clinical trials. 
Angioedema of the face, lips, tongue, and/or la1ynx, 
including cases of anaphylaxis have been repo1ted in post
market smveillance with the use ofMifegymiso, including 
angioedema occmring within an hom of misoprostol intake. 
Angioedema associated with upper ai1way swelling may be 
life threatening. If the tongue, hypophaiynx, or larynx has 
been involved, appropriate therapy and/or measmes 
necessaiy to ensme a patent aitway should be promptly 
provided. 
Monitorin2: and Laboratory Tests 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The documents are 
othe1w ise aligned. 

The AU PI and Canadian 
PM ai·e aligned. 
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cardiovascular disease or established cardiovascular disease 
should be treated with caution. 
Although no epileptic seizures have been repo1i ed with 
misoprostol, some have been repo1ied with prostaglandins 
and other prostaglandin analogues, and therefore this 
possibility should be borne in mind in patients with a histo1y 
of epilepsy. 
Bronchospasm may occur with some prostaglandins and 
prostaglandin analogues. The possibility should be borne in 
mind in patients with a histo1y of asthma. 
Severe cutaneous adverse reactions, including toxic 
epide1mal necrolysis and acute 
generalised exanthematous pustulosis, have been repo1i ed in 
association with mifepristone (see Section 4.8 ADVERSE 
EVENTS (UNDESIRABLE EFFECTS)). In patients who 
experience severe cutaneous adverse reactions, treatment 
with mifepristone should be immediately discontinued. Re
treatment with mifepristone is not recommended. 
Cases of skin rash following misoprostol administration 
were repo1ied by patients in clinical trials. Angioedema of 
the face, lips, tongue, and/or laiynx, including cases of 
anaphylaxis have been repo1ied in post-market surveillance 
with the use of mifepristone and misoprostol, including 
angioedema occurring within an hour of misoprostol intake. 
Angioedema associated with upper ai1way swelling may be 
life threatening. If the tongue, hypopha1ynx, or laiynx has 
been involved, appropriate therapy and/or measures 
necessa1y to ensure a patent ai1way should be promptly 
provided. 
No data. is available in patients with inherited porphyria. 
May 2023 
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Follow-up must take place within a period of 7 to 14 days 
after administration ofMifegymiso to verify that expulsion 
has been completed (i.e. clinical examination, ultrasound 
scan or beta-hCG measurement). Persistent bleeding should 
be monitored closely for a decrease in hemoglobin 
concentration, hematocrit and red blood cell count. 
Neurologic 
Seizures have been repo1ied with prostaglandins and 
prostaglandin analogues, and therefore this possibility 
should be considered when treating patients with a histo1y 
of a seizure disorder. 
Renal 
The safety and efficacy have not been studied in women 
suffering from renal failure. Treatment with Mifegymiso is 
therefore not recommended. 
Respiratory 
Due to the antiglucoco1i icoid activity of mifepristone, the 
efficacy of co1i icosteroid therapy, including 
inhaled co1i icosteroids, may be decreased temporai·ily 
following intake of mifepristone. Therapy 
should be adjusted. 
Bronchospasm may occur with some prostaglandins and 
prostaglandin analogues. Caution should be 
exercised in patients with a histo1y of asthma (see 
CONTRAINDICATIONS). 
Skin 
Severe cutaneous adverse reactions, including toxic 
epide1mal necrolysis and acute 
generalised exanthematous pustulosis, have been repo1ied 
in association with mifepristone 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 
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In the case of a pregnancy occmTing with an intra-uterine 
device m situ, this device must be removed before 
administration of Mifepristone Linephaima. 

• Populations not studied: 
fu the absence of specific studies, MS-2 Step is not 
recommended in patients with: 

o Cardiovasculai· disease 
o Hype1tensive disease 
o Hepatic disease 
o Respirato1y disease 
o Renal disease 
o Diabetes 
o Severe anaemia 
o Malnutrition 
o Heavy smokers 

Women who are older than 35 yeai·s and who also smoke 
15+ cigai·ettes per day should be treated with caution 
because such patients were generally excluded from clinical 
trials of mifepristone. 
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(see ADVERSE REACTIONS). fu patients who experience 
severe cutaneous adverse reactions, retreatment 
with mifepristone is not recollllllended. 
7 WARNINGS AND PRECAUTIONS 
Carcinogenesis and Mutagenesis 
See Section NON-CLINICAL TOXICOLOGY for the 
cai·cinogenesis and mutagenesis on animals. 
Cardiovascular 
Rare serious cardiovascular accidents have been repo1t ed 
following administration of prostaglandins including 
misoprostol. Mifegymiso has not been studied, and is 
therefore not recommended, in women with cardiovasculai· 
disease. 
Women with risk factors for cardiovascular disease 
(hypertension, diabetes or who are over the age of 35 and 
are heavy smokers) should be treated with caution. 
Endocrine and Metabolism 
Patients with suspected acute adrenal failme were excluded 
from trials and therefore should be treated with caution. If 
treatment with Mifegymiso is required, therapy should be 
adjusted. The safety and efficacy have not been studied in 
women suffering from malnutrition. Treatment with 
Mifegymiso is therefore not recommended. 
Hematologic 
Heavy bleeding requiring cmettage occmTed in some 
patients in clinical trials. Patients with anemia should be 
treated with caution. Patients with severe anemia were 
excluded from clinical trials and administration of 
Mifegymiso in these patients is not recommended. 
Hepatic/Biliary/Pancreatic 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 
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• Specific precautions relating to medical termination of 
an intra-uterine pregnancy: 

o Ectopic pregnancy 
Ectopic pregnancy should be excluded and gestation 
confumed prior to medical abo11ion. 

o Rhesus alloimmunisation 
The use ofMS-2 Step requires rhesus dete1mination and 
hence the prevention of rhesus allo-immunisation. 

o Explanation of requirements for the method 

This method requires the involvement of the woman who 
should be info1med of the requirements of the medical 
method, which involves: 

• The necessity to take both Mifepristone 
Linephanna and GyMiso® in sequence 
according to instructions 
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The safety and efficacy have not been studied in women 
suffering from hepatic failure. Treatment with Mifegymiso 
is therefore not recommended. 
7 WARNINGS AND PRECAUTIONS 

Rhesus alloimmunisation 
The use of Mifegymiso requires measures to prevent rhesus 
alloimmunisation. 

Genitourinary 
Gestational age should be confmned by an appropriate 
method. Ultrasound imaging is recommended before 
prescribing Mifegymiso when an ectopic pregnancy is 
suspected or gestational age is unce11ain. Health 
professionals should remain alert to the possibility that a 
patient who is undergoing a medical abo11ion could have an 
undiagnosed ectopic pregnancy, since some of the 
symptoms of a medical abo11ion may be similar to those of 
a mptured ectopic pregnancy. The presence of an ectopic 
pregnancy may have been missed even if the patient 
unde1went ultrasonography prior to being prescribed 
Mifegvmiso. 
4 DOSAGE AND ADl\ilINISTRATION 
4.1 Dosing considerations 
Before staiting Mifegymiso, patients must be info1med of 
the following: 

• Mifepristone and misoprostol must be taken in 
sequence according to instmctions. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

The AU PI states the need 
for a follow-up within 14 
to 21 days. The Canadian 
PM states the need for a 
follow-up within 7 to 14 
days. 
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• The need for follow-up within 14 to 21 days 
after intake ofMifepristone Linephru.ma in order 
to confnm that the aboition is complete 

• The non-negligible risk of failure (see Section 
5.1 PHARMACODYNAMIC PROPERTIES -
Clinical Trials) of the medical method which 
may require te1mination by another method 

• On discharge from the treatment centre all 
women should be provided with appropriate 
medications as necessaiy and be fully counselled 
regru.·ding the likely signs and symptoms she may 
experience and have direct access to the 
treatment centre by telephone or local access 

The expulsion may take place before GyMiso® 
administration (in about 3% of cases). This does not 
preclude the need for follow-up to confnm complete 
exoulsion. 
The following risks related to the medical method must be 
taken into account and explained to the woman: 

0 Failures 
The non-negligible risk of failure (including continuing 
pregnancy and incomplete abortion), which occurs in up to 
7% of cases prior to 63 days gestation, makes follow up 
mandato1y in order to check that the expulsion is completed. 
Up to 63 days about 1 % women will have continuing 
pregnancies, the rest needing curettage for other reasons. 
Exposure of the fetus to misoprostol or mifepristone 
increases the risk of developing Moebius syndrome and/or 
an amniotic band syndrome and/or central nervous system 
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• Follow-up within 7 to 14 days after intake of 
mifepristone to confnm pregnancy te1mination and 
complete abo1tion is required. 

• Return to fertility is expected immediately after 
Mifegymiso administration and reliable 
contraceptive methods should be stru.i ed as early as 
possible. 

• Failure of Mifegymiso may require surgical 
te1mination of pregnancy (see CLINICAL 
TRIALS). 

• Signs and symptoms they may experience . 

• How to access emergency medical cru.·e by telephone 
or local access. 

7 WARNINGS AND PRECAUTIONS 
Treatment failures 
Failures in clinical studies occuned in 2. 7 to 5 .1 % of cases 
prior to 63 days of gestation (see CLINICAL 
TRIALS). The rate of failure increases with advancing 
gestational age. Reasons for failure requiring a 
surgical te1mination of pregnancy included persistent non-
viable pregnancies, continuing pregnancies 
and persistent heavy vaginal bleeding. Follow-up is 
mandato1y to ensure that the expulsion is 
completed. 
In the event of an ongoing pregnancy, pregnancy 
tennination should be completed by another method 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The documents are 
othe1w ise aligned. 

AU PI states failures in up 
to 7% of cases prior to 63 
days gestation. Canadian 
PM states failure in 2. 7 to 
5.1 % of cases prior to 63 
days of gestation. 

The documents ru.·e 
othe1w ise aligned. 
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anomalies (see Section 4.6 FERTILITY, PREGNANCY 
AND LACTATION - Use in Pregnancy). A second 
te1mination of pregnancy procedme shall be considered. In 
case of continuation of the pregnancy close monitoring by 
ultrasound scan must be perf01med in specialised centres. 
In cases of non-complete expulsion, a smgical intervention 
mav be necessarv. 

o Bleeding 
The patient must be info1med of the occunence of 
prolonged vaginal bleeding (an average of 10 to 16 days 
after Mifepristone Linepham1a and GyMiso® intake) which 
may be heavy. Bleeding occurs in almost all cases and is 
not in any way proof of complete expulsion. Persistent 
bleeding can be the consequence of incomplete expulsion. 
Bleeding can be large enough to necessitate a blood 
transfusion, in up to 0.2 % of cases up to 63 days gestation 
and to lead to a significant decrease in haemoglobin levels. 
The patient should be infonned not to travel far away from 
the prescribing centre as long as complete expulsion has not 
been recorded. She will receive precise instmctions as to 
whom she should contact and where to go, in the event of 
any problems emerging, particularly in the case of ve1y 
heavy vaginal bleeding. 

As per the Royal College of Obstetricians and 
Gynaecologists !ruideline, (The Care of Women RequestinK 
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(see WARNINGS AND PRECAUTIONS, Special 
Populations, Pregnant Woman). Animal studies have 
shown that, if a pregnancy continues after exposme to 
mifepristone or misoprostol, fetal abno1malities 
may occur (see NONCLINICAL TOXICOLOGY, 
Reproductive and Developmental Toxicology). 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

3 SERIOUS WARNINGS AND PRECAUTIONS BOX The AU PI and Canadian 
• Risk of bleeding: Prolonged heavy bleeding may be PM are aligned. 

a sign of incomplete abortion or other complications 
and prompt medical or surgical inte1vention may be 
needed. These patients must seek immediate 
medical attention (see WARNINGS AND 
PRECAUTIONS, Genitourinaiy). 

7 WARNINGS AND PRECAUTIONS 
Bleeding 
Bleeding occurs in almost all cases and is not proof of 
complete expulsion (see CLINICAL TRIALS). 
Prolonged heavy vaginal bleeding may occur and can be a 
sign of incomplete expulsion. Bleeding can lead to a 
significant decrease in hemoglobin levels and may 
necessitate a blood transfusion. 
Persistent bleeding should be monitored closely. 
The patient should have access to emergency medical care 
until complete tennination of pregnancy is confomed at a 
follow-up visit. 

AU PI only. 
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Induced Abortion, November 2011), the following is 
recommended: 

"Following aboition, women should be provided with 
verbal and written info1mation about: 
• symptoms they may experience, emphasising those 
which would necessitate an urgent medical 
consultation 
• symptoms suggestive of continuing pregnancy. 
illdependent providers of abortion services should 
have arrangements in place for referring women to a 
public hospital emergency depaitment for assessment 
and admission. " 
"On discharge, all women should be given a letter 
providing sufficient info1mation about the procedure 
to allow another practitioner elsewhere to manage any 
complications". 

Follow-up must take place within a period of 14 to 21 days 
after administration ofMifepristone Linephaima to verify 
by the appropriate means ( clinical examination, ultrasotmd 
scan, or beta-hCG measurement) that expulsion has been 
completed and that vaginal bleeding has stopped. ill case of 
persistent bleeding ( even light) beyond this follow-up, the 
disappeai·ance of bleeding should be checked within a few 
days. 
If an ongoing pregnancy is suspected, a fmther ultrasound 
scan may be required to evaluate its viability. 
Persistence of vaginal bleeding at this point could signify 
incomplete abortion, or an unnoticed extra-uterine 
pregnancy, and appropriate treatment should be considered. 
ill the event of an ongoing premiancv diamiosed after 
May2023 
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3 SERIOUS WARNINGS AND PRECAUTIONS BOX 

• It is impo1tant that all patients be followed by a 
health professional 7 to 14 days after taking 
mifepristone to confnm safety and complete 
pregnancy te1mination (see WARNINGS AND 
PRECAUTIONS, Genitourinaiy and Monitoring 
and Laborat01y Tests). 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI states the need 
for a follow-up within 14 
to 21 days. The Canadian 
PM states the need for a 
follow-up within 7 to 14 
days. 
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follow-up, tennination by another method will be offered to 
the woman. 
Since heavy bleeding requiring haemostatic curettage 
occurs in up to 5 % of cases during the medical method of 
pregnancy te1mination, special care should be given to 
patients with haemostatic disorders with hypocoagulability, 
or with anaemia. The decision to use the medical or the 
surgical method should be decided with specialised 
consultants according to the type of haemostatic disorder 
and the level of anaemia. 

o Infection 
As with other types of abo1tion, cases of serious bacterial 
infection, including ve1y rare cases of fatal septic shock, 
have been rep01ted following the use of mifepristone and 
misoprostol. No causal relationship between these events 
and the use of mifepristone and misoprostol has been 
established. Treating healthcare practitioners evaluating a 
patient who is undergoing a medical abortion should be ale1t 
to the possibility of this rare event and immediately seek a 
medical practitioner's (doctors) advice. In particular, a 
sustained fever of 38°C or higher, severe abdominal pain, or 
pelvic tenderness in the days after a medical ab01tion may 
be an indication of infection. 
A high index of suspicion is needed to mle out sepsis (from 
e.g. Clostridium sordellii or other species e.g. 
Streptococcus) if a patient repo1is abdominal pain or 
disc~1:uort or _general malaise (including weakness, nausea, 
v01mtmg or dian-I1oea) more than 24 hours after takincr 

. 0 

tmsoprostol. However, the symptoms of Clostridium 
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3 SERIOUS WARNINGS AND PRECAUTIONS BOX 
• Risk of infection and sepsis: Cases of serious 

bacterial infection, including ve1y rare cases of fatal 
septic shock, have been reported following the use 
ofMifegymiso. Some patients presented without 
fever, with or without abdominal pain, but with 
leukocytosis with a marked left shift tachycardia 

' ' hemoconcentration, and general malaise. A high 
index of suspicion is needed to mle out sepsis (from 
e.g. Clostridium sordellii) if a patient repo1ts 
abdominal pain or discomfort or general malaise 
(including weakness, nausea, vomiting or dianhea) 
more than 24 hours after taking misoprostol (see 
WARNINGS AND PRECAUTIONS, 
Genitominaiy). 

7 WARNINGS AND PRECAUTIONS 
Infections 
Cases of serious bacterial infection, including ve1y rare 
cases of fatal septic shock, have been repo1ted following the 
use of mifeoristone and misoorostol. A sustained fever of 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM ai·e aligned. 
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sordellii infection are sometimes not the usual symptoms of 
sepsis and ve1y rarely, deaths have been reported in patients 
who presented without fever, with or without abdominal 
pain, but with leukocytosis with a marked left shift, 
tachycardia, haemo-concentration, and general malaise. 
Therefore, the possibility of sepsis should be considered in 
all women who are undergoing medical tennination and 
who present with nausea, vomiting, or dianhoea and 
weakness with or without abdominal pain. These 
symptoms, even without a fever, may indicate Clostridium 
sordellii infection. Strong consideration should be given to 
obtaining a complete blood count in these patients. 
Significant leukocytosis with a mai·ked left shift and haemo-
concentration may be indicative of sepsis. Doctors should 
consider immediately initiating treatment with antibiotics 
that includes coverage of anaerobic bacteria such as 
Clostridium sordellii. Most of the repo1ied deaths occmTed 
in women who used vaginally administered misoprostol 
however deaths following other fonns of administration 
have been reported. No causal relationship between 
mifepristone and misoprostol use and an increased risk of 
infection or death has been established. Clostridium 
sordellii and other infections such as Streptococcus and 
other bacteria have also been repo1ied ve1y rarely following 
childbi1i h (vaginal delive1y and caesai·ian section), and in 
other gynaecologic and non-gynaecologic conditions. 
Reviews have estimated overall serious infection rates after 
medical abo1i ion at less than 1 %. 
Use in the elderly 
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38°C or higher, severe abdominal pain or pelvic tenderness 
in the days after a medical abo1iion may be an indication of 
infection. 
Sepsis (from e.g. Clostridium sordellii or other species e.g. 
Streptococcus) should be highly suspected if a patient 
reports abdominal pain or discomfort or general malaise 
(including weakness, nausea, vomiting or diaiThea) more 
than 24 hours after taking misoprostol. However, the 
symptoms of Clostridium sordellii infection are sometimes 
not the usual symptoms of sepsis. Ve1y rai·ely, deaths 
have been repo1ied. Therefore, the possibility of sepsis 
should be considered in all women who present with 
nausea, vomiting, dianhea and weakness with or without 
abdominal pain or fever. Strong consideration should be 
given to obtaining a complete blood count in these patients. 
Significant leukocytosis with a mai·ked left shift and 
hemoconcentration may be indicative of sepsis. Health 
professionals should consider immediately initiating 
treatment with antibiotics that include coverage of 
anaerobic bacteria such as Clostridium sordellii. 

1.2 Geriatrics 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM ai·e aligned. 

Page 14 



Document 6
CID Modulel 
Administrative and Prescribing Information 
1.0.3 Response to request fot· information 
Sponsor's comments on foreign PI (i.e. PI Comparison Table) 

Australian PI (dated 20230516), MS5 version 

There is no relevant use of MS-2 Step in the elderly 
population in the indication. 
Paediatric use 
Limited data are available for use of MS-2 Step in women 
under 18 years of age. 
There is no relevant use of MS-2 Step in the prepubertal 
paediatric population in the indication. Administration to 
adolescents less than 18 years of age should be unde1taken 
with caution. 

Effects on laboratory tests 
There are no known effects of mifepristone or misoprostol 
on laboratory tests. 
4.5 INTERACTIONS WITH OTHER MEDICINES 
AND OTHER FORMS OF INTERACTIONS 
Mifepristone Linepharma 
No interaction studies have been perfo1med. 
On the basis of mifepristone's metabolism by CYP3A4, it is 
possible that ketoconazole, itraconazole, e1ythromycin, and 
grapefmit juice may inhibit its metabolism (increasing 
sernm levels of mifepristone). Fmthennore, rifampicin, 
dexamethasone, St. John's W 01t and ce1tain anticonvulsants 
(phenytoin, phenobarbital (phenobarbitone ), 
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Geriatrics (>65 years of age): Mifegymiso is not indicated 
in post-menopausal women. 
7.1.3 Pediatrics 
Pediatrics (<15 years of age): There are insufficient data 
in patients less than 15 years old to establish efficacy and 
safety. Mifegymiso is not indicated in the prepube1tal 
population. 
Pediatrics (>15 and <18 years of age): Patients 15 to 17 
years of age had similar efficacy to that seen in the adult 
population. More pain than expected was repo1ted more 
frequently in this population, as well as vomiting, compared 
with adults (see CLINICAL TRIALS). Careful counselling 
should be provided to adjust patients ' expectations from the 
procedure and identification of safety issues requiring 
immediate medical attention. 
9.7 Drug-Laboratory Test Interactions 
There are no known effects of mifepristone or misoprostol 
on laboratory tests. 
9 DRUG INTERACTIONS 
9.2 Drug Interactions Overview 
No interaction studies have been perfo1med with 
mifepristone and misoprostol. 
Mifepristone 
In vitro studies and in vivo data showed mifepristone to be 
metabolized by CYP3A4 and that coadministration of other 
CYP3A4 substrates inhibited metabolite fonnation. 
CYP3A4 inhibitors, such as ketoconazole, itraconazole and 
e1ythromycin may inhibit mifepristone metabolism, 
whereas CYP3A4 inducers, such as rifampicin, 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

The AU PI and Canadian 
PM are aligned. 

The AU PI and Canadian 
PM are aligned. 

The Canadian PI includes 
additional infonnation 
regarding a Phase 1 DDI 
study which was recently 
approved and not yet 
submitted in Australia. 
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carbamazepine) may induce mifepristone metabolism 
(lowering sennn levels of mifepristone). 
Based on in vitro infonnation showing that mifepristone 
acts as a mechanism-based inhibitor of CYP3A4, co-
administration of mifepristone may lead to an increase in 
sernm levels of dmgs that are CYP3A4 substrates. Due to 
the ineversible nature of the CYP binding and the slow 
elimination of mifepristone from the body, such interaction 
may be obse1v ed for a prolonged period after its 
administration. Therefore, caution should be exercised 
when mifepristone is administered with diugs that are 
CYP3A4 substrates and have narrow therapeutic range, 
including some agents used dming general anaesthesia. 
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dexamethasone, and ce1i ain anticonvulsants (phenytoin, 
phenobarbital, carbamazepine ), may increase its 
metabolism. 
fu vitro studies also showed mifepristone to be a 
competitive inhibitor of CYP3A4 and, to a lesser extent, of 
CYPs IA, 2B, 2D6, and 2El. 
Due to the ineversible nature of the CYP binding and the 
slow elimination of mifepristone from the body, such 
interaction may be observed for a prolonged period after its 
administration. Therefore, caution should be exercised 
when mifepristone is administered with diugs that are 
CYP3A4 substrates and have narrow therapeutic range, 
including some agents used during general anaesthesia. 
fu an open-label, cross-over, phase 1 DDI Study done in 
healthy female subjects, the co-administration of 
mifepristone with rifampicin (strong CYP3A4 inducer) was 
shown to decrease mifepristone AUC by 6.3-fold, and thus 
a reduced efficacy may be expected. Therefore, in patients 
treated with strong or moderate CYP3A4 inducers, a 
different tennination of pregnancy procedure might be 
waiTanted. fu case of concomitant administration with 
CYP3A4 inducers, a follow-up appointment with the patient 
is needed to ensure the pregnancy has completely ended. fu 
the event of method failure, a different tennination of 
pregnancy procedure is to be suggested to the patient. 
Due to the antiglucoco1i icoid activity of mifepristone, the 
efficacy of co1i icosteroid therapy, including inhaled 
co1i icosteroids, may be temporarily decreased following 
intake of mifepristone. Therapy should be adjusted. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 
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9.4 Drug-Drug Interactions 
Table 5: Established or Potential Drng-Drng Interactions 
Mifepristone 

Chu~;/Common name 
sourco of 

CHtct CRnkal <omment 

I Evidem t! 

CVP3A4 lnh;bilor, CT 1' mIfeprIs1011e µ13,11,a M lfeprl,lon• I> met,oboll,ed by 
j!uth o~ ketot'Onetolc, conct!ntrat!on CVP3A4, Co-odmlnlst~tion of 
ttraconazola ;no m1fapnstonQ wIt:h 1tr;<onatol4i (stron.s 
eryI ht0tn11Clnl CYP3A4 lnhlhI10rl wa; shown IO 

lnu .. ,e mlfeprlstone AUC by 2,6• 
fold. No do<e •djustm•nt 1, I 

I r~commeniJPd whfin m1fep11s1onP IS 

r tve..n conGomita nrfy wrth a CYP3A4 
inhibitor, but caution i~ W3rranted. 

I CVP3M Inducer< CT J mifepristone pl.sm• M 'fepristone Is m•tabolized by 
tsue:h a~ rIfampu:1n. concEntratton CYP3A4. co--admIn1,rratIon of 

dexamethasone and mffepnslone with ri fampicin (,trong 
certain anticonvulsang CVP3A41nducer) was shown to 
jph•nyto,n, decrQ.11.sa m1fepm:cona AUC by 6,3-
p',enoborbital, fold, Thereiore, a reduced efficacy 
carbama2eplne) mav be expected when mifepristone 

, s co-adm,nistereo w 1t t1 a s:uong or 
mooerate CYP3M Inoucer. 

CDrueosterold therapy, T J. COrtlCOStero!d M IfeprIstone nas anuerucocorllcold 
lncludJng inhered activity. The efficac.y of corticosteroid 
cosiicost~roids toerapy m,;y be t emporarily 

deaea~ed foOowIng lntalce of 

mifepristone. Therapy should bd 
adju<ted. 

I CVP3A4 substr•!• s that T Due t o t he i rreversible nature of the 
nave narrow CYP bJnding and the slow ellmtnanon 
therapeutic range of mifepri>lone from the body, such 
Hnd uding some -egents int eraction may be observed for a 
used durin.9 general prolonged period -;trer its: 

I anaesthesia) admlnlStrauon. cauuon sh ould be 
exercised when mifepristone is 

I 
,administ ered w ith drugs that are 

I 
CYP3AA ~ubstrates and have narrow I therapeutic range. 

Legend: C = case Study; er= ClinicaJ Trial; T = Theoretical 

9.5 Drue-Food Interactions 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 
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GyMiso® 
Misoprostol has no known chug interactions. No induction 
of the hepatic cytochrome P-450 enzyme system has been 
observed. The sennn protein binding of misoprostol acid 
was not affected by indometacin, ranitidine, digoxin, 
phenylbutazone, warfarin, diazepam, methyldopa, 
propranolol, triamterene, cimetidine, paracetamol, 
ibuprofen, chlotpropamide and hych·ochlorothiazide. With 
salicylic acid (300 µg/mL), the protein binding of 
misoprostol was lowered from 84 to 52% which is not 
considered clinically significant since the binding of 
misoprostol acid is not extensive and its elimination half
life is ve1y shott. 
In laborat01y studies, misoprostol has no significant effect 
on the cytochrome P450 linked hepatic mixed function 
oxidase system, and therefore should not affect the 
metabolism of theophylline, warfarin, benzodiazepines or 
other chugs n01mally metabolised by this system. No chug 
interactions have been attributed to misoprostol in extensive 
clinical trials. As such, other chugs would be unlikely to 
interfere with misoprostol's metabolism in either nonnal or 
hepatically-impaired patients. 
4.6 FERTILITY, PREGNANCY AND LACTATION 
Effects on fertility 
May2023 

Canadian Product Monograph 

Grapefmit juice may inhibit mifepristone' s metabolism, 
increasing its semm levels. 

9.6 Drug-Herb Interactions 
The concomitant use of St. John's W01t may increase 
mifepristone metabolism, lowering its sennn levels. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

9 DRUG INTERACTIONS The AU PI and Canadian 
9.2 Drug Interactions Overview PM are aligned. 
Misoprostol 
Limited studies investigating the metabolism of misoprostol 
were conducted in the rat. Misoprostol was not found to 
affect hepatic chug metabolism. 
No chug interactions have been attributed to misoprostol in 
extensive clinical trials. 

3 SERIOUS WARNINGS AND PRECAUTIONS BOX The AU PI and Canadian 
PM are aligned. 
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During clinical trials, pregnancies occuned between emb1yo 
expulsion and the resumption of menses. 

Mifepristone Linepharma 
Mifepristone inhibited oestius cycling in rats at oral doses 
of 0.3-1 mg/kg/day (less that the clinical dose adjusted for 
body surface area) in a 3-week study. This was reversed 
over the following 2-3 weeks and no subsequent effects on 
reoroductive oerfonnance were found. 

May 2023 
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• Return to fertility: Patients should be advised of 
their immediate return to fertility after Mifegymiso 
administration. To avoid the potential exposure of a 
subsequent pregnancy to mifepristone and 
rnisoprostol, it is recommended that conception be 
avoided during the next menstmal cycle. Reliable 
contraceptive methods should therefore commence 
as early as possible (see WARNINGS AND 
PRECAUTIONS, Special Populations, Pregnant 
Woman). 

7 WARNINGS AND PRECAUTIONS 
Reproductive Health: Female and Male Potential 
• Fertility 
During clinical trials, pregnancies occUITed between 
emb1yo expulsion and the resumption of menses. 
To avoid the potential exposure of a subsequent pregnancy 
to mifepristone and misoprostol, conception should be 
avoided during the next menstmal cycle. Reliable 
contraceptive precautions should commence as early as 
possible after Mifegymiso administration (see WARNINGS 
AND PRECAUTIONS, Special Populations, Pregnant 
Women). 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 
Infonnation included in 
Non-Clinical Toxicology 
Section of Canadian PM. 
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GyMiso® 
ill fertility studies in rats in which ti-eated females were 
mated with ti·eated males, increased pre-implantation losses 
were observed with misoprostol at oral doses greater than 
1 mg/kg/day (11 times the recommended human dose, on a 
mg/m2 basis) . Post-implantation loss was also increased at 
10 mg/kg/day (114 times the recommended human dose, on 
a mg/m2 basis). 
Use in pregnancy 
Mifepristone Linepharma 
ill animals, the abo1tifacient effect of mifepristone precludes 
the proper assessment of any teratogenic effect of the 
molecule. 
Fetal skull/brain malfonnations, presumed to be related to 
ti·eatinent, have been observed in rabbits and monkeys, but 
not mice or rats, treated with sub-abo1t ive doses of 
mifepristone. These most likely occuned secondaiy to 
mifepristone's effect on the uterns due to antagonism of 
progesterone. 
Delayed development of the righting reflex and slight 
inhibition of locomotor development were observed in rats 
when administered mifepristone at the high-dose level (1 
mg/kg/day) from day 15 of gestation to the end of the 
lactation period (postnatal day 21 ). 
A review ofbiiths from 105 pregnancies exposed during 
first u-imester of pregnancy to mifepristone alone ( 46 cases) 
or to both mifepristone and misoprostol (59 cases) has 
recently been published. There were 94 live biiths (90.4%) 
and 10 (9.6%) miscan-iages (including one with major 
malfo1mation). Elective tennination of pre!lllancv was 
May 2023 
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7 Warnings and Precautions 
T eratogenic Risk 
Reproductive studies conducted in rabbits and monkeys 
have shown that if a pregnancy continues after exposure to 
mifepristone, abnonnalities in fetal skull, brain and 
developmental markers may occur. Use of misoprostol has 
been associated with biith defects. When used alone to 
induce an abo1tion, the following effects of misoprostol 
have been repo1ted: malfonnations of limbs, abno1malities 
of fetal movements and of cranial nerves (hypomimia, 
abno1m alities in suckling, deglutition, and eye 
movements). 
Misoprostol was shown to be emb1yotoxic in rabbits, rats 
and mice, when exposure occmTed dming emb1yogenesis. 
There was also an increase in skeletal abno1m alities in 
rabbits and cleft palate in mice. 

7.1.1 Pregnant Women 
Mifepristone 
A review ofbiiths from 105 pregnancies exposed during 
first u-imester of pregnancy to mifepristone alone (46 cases) 
or to both mifepristone and misoprostol (59 cases) has been 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 
illfonnation included in 
Clinical Phannacology 
Section of Canadian PM. 

The AU PI and Canadian 
PM are aligned. 
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perfonned after the subsequent diagnosis of ti·isomy 21 in 
one case. The overall rate of major congenital 
malfo1mations was 4.2% (95% CI: 1.2 - 10.4%), with two 
cases among 38 patients exposed to mifepristone alone and 
two cases among 57 patients exposed to both mifepristone 
and misoprostol. In conclusion, this unique prospective 
study found that the rate of major malfo1mations after 
exposure to mifepristone during the first trimester of 
pregnancy is only slightly higher than the expected 2 - 3% 
rate in the general population. Neve1iheless, data in humans 
are still too limited to detennine whether the molecule is a 
human teratogen. 
GyMiso® 
Use of misoprostol has been associated with bi1ih defects. 
In a few cases where misoprostol was self-administered 
(orally or vaginally) in order to induce an abo1iion, the 
following deleterious effects of misoprostol have been 
suggested: malfonnations of limbs, of fetal movements and 
of cranial ne1ves (hypomimia, abno1malities in suckling, 
deglutition, and eye movements) . To date, a risk of 
malfo1mation cannot be excluded. 
Reproductive toxicity studies in animals showed 
emb1yotoxicity (increased resorptions) with oral doses of 1 
mg/kg/day in rabbits, 10 mg/kg/day in rats, and 20 mg/kg in 
mice when ti·eatinent occuned during the period of 
organogenesis. An increased incidence of skeletal 
abno1malities was obse1v ed with an oral dose of 1 
mg/kg/day in rabbits (possibly due to maternal toxicity) 
while an increased incidence of cleft palate was seen at a 
single oral dose of 30 mg/kg in mice (28 and 170 times the 
May 2023 
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published. There were 94 live bi1i hs (90.4%) and 10 (9.6%) 
miscaiTiages (including one with major malfo1mation). 
Elective te1mination of pregnancy was perfo1med after the 
subsequent diagnosis ofti·isomy 21 in one case. The 
overall rate of major congenital malfonnations was 4.2% 
(95% CI: 1.2 - 10.4%), with two cases among 38 patients 
exposed to mifepristone alone and two cases among 57 
patients exposed to both mifepristone and misoprostol. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

7.1.1 Pregnant Women The AU PI and Canadian 
Misoprostol PM are aligned. 
Use of misoprostol has been associated with bi1i h defects. 
When used alone to induce an abo1i ion, the following 
effects of misoprostol have been repo1ied: malfonnations of 
limbs, abno1malities of fetal movements and of cranial 
ne1ves (hypomimia, abno1malities in suckling, deglutition, 
and eye movements) . 

3 SERIOUS WARNINGS AND PRECAUTIONS BOX 
• Embryotoxicity: Patients should be counselled that 

once the ti·eatinent is staiied, there ai·e risks of 
emb1yotoxicity if the pregnancy is not tenninated. 
Both mifepristone and misoprostol are emb1yotoxic 
and have been associated with fetal abno1malities 
(see NONCLINICAL TOXICOLOGY, 
Reproductive and Developmental Toxicology). 

Page 21 



Document 6
CTDModule 1 
Administi·ative and Presc1ibing Information 
1.0.3 Response to request fot· infot·mation 
Sponsor's comments on foreign PI (i.e. PI Comparison Table) 

Australian PI (dated 20230516), MSS version 

recommended human dose, on a mg/m2 body surface area 
basis, respectively). 
Failure of pregnancy te1mination (continuing pregnancy) 
Use in pregnancy has been associated with an increased risk 
ofbi1i:h defects/malfonnations for ongoing pregnancies 
exposed to mifepristone and misoprostol or misoprostol 
alone, compared to control group. In particular, prenatal 
exposure to misoprostol has been associated with Moebius 
syndrome ( congenital facial paralysis leading to hypomimia, 
troubles of sucking and deglutition and eye movements, 
with or without limb defects) and with amniotic band 
syndrome (limb defo1mities/ amputations, especially 
clubfoot, acheiria, oligodactyly, cleft palate inter alia), and 
central nervous system anomalies ( cerebral and cranial 
anomalies such as anencephaly, hydrocephaly, cerebellar 
hypoplasia, neural tube defects). 
Women considering medical te1mination of pregnancy 
should be precisely counselled on the risks to their fetus if 
an abortion failure occurs and a second te1mination of 
pre!mancy procedure is not desirable. 
MS-2Step 
As a consequence of the above infonnation on mifepristone 
and misoprostol: 

• Women should be inf 01med that due to the risk 
of failure of the medical method of pregnancy 
tennination and to the unknown risk to the fetus, 
follow-up is ve1y impo11ant (see Section 4.4 
SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE). 

May2023 
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Mifegymiso 
Due to the risk of failure of the medical method of 
pregnancy te1mination and to the unknown risk to the fetus , 
follow-up is mandato1y (see SERIOUS WARNINGS AND 
PRECAUTIONS BOX). 
Should a failure ofMifegymiso be diagnosed at follow-up 
(viable ongoing pregnancy), it is recommended that 
pregnancy te1mination should be completed by another 
method. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 
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• Should a failure of the medical method be 
diagnosed at follow-up (viable ongoing 
pregnancy), and should the patient still agree, 
pregnancy te1mination should be completed by 
another method. 

Should the patient wish to continue with her pregnancy, she 
should be appropriately counselled as to the risk ofbiith 
defects. fu that event of continuation of the pregnancy, 
careful ultra-sonographic monitoring of the pregnancy 
should be can-ied out. 
To avoid the potential exposure of a subsequent pregnancy 
to MS-2 Step it is recommended that conception be avoided 
during the next menstmal cycle. Reliable contraceptive 
precautions should therefore commence as early as possible 
after administration of MS-2 Step. 

Use in lactation 
Mifepristone is a lipophilic compound and may theoretically 
be excreted in the mother's breast milk. However, li1nited 
data are available. Misoprostol is rapidly metabolised in the 
mother to misoprostol acid, which is biologically active and 
is excreted in breast milk. This could cause undesiI-able 
effects such as diaiThoea in breast feeding infants. MS-2 
Step use should be avoided during breast-feeding. 
4.7 EFFECTS ON ABILITY TO DRIVE AND USE 
MACHINES 
The effects of this medicine on a person's ability to di-ive 
and use machines were not addi·essed as part of its 
registration. 

May2023 
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Should the patient wish to continue with the pregnancy, she 
should be appropriately counselled as to the risk ofbiith 
defects and appropriate ultra-sonographic monitoring of the 
pregnancy should be caiTied out. 

7 .1.2 Breast-feeding 
Mifegymiso use should be avoided during breast-feeding. 
Mifepristone is lipophilic and may be excreted in the 
mother's milk. Misoprostol is rapidly metabolised in the 
mother to misoprostol acid, which is biologically active and 
is excreted in breast milk. This could cause undesiI-able 
effects such as diaiThea in breastfeeding infants. 

7 WARNINGS AND PRECAUTIONS 
Driving and Operating Machinery 
Caution is waiTanted when di-iving or operating a vehicle or 
potentially dai1gerous mac.hine1y. 
Dizziness, fatigue, headache, and fainting can occur. The 
side effects diminish after Day 3 and are gone 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI ai1d Canadian 
PM ai·e aligned. 

The Canadian PM states 
specific symptoms 
expected from Days 3 to 
14. 
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4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
The most frequent undesirable effects which are observed 
during treatment with MS-2 Step are the following: 
• Gastrointestinal disorders: nausea (transient and 

mild), vomiting, dianhoea, abdominal pain. 
• Reproductive system disorders: ve1y frequent uterine 

contractions observed in the hours following the 
intake of the misoprostol component of the MS-2 
Step pack; vaginal bleeding, sometimes heavy and 
prolonged (see Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE). 

• General disorders: headache, dizziness, and chills and 
fever. (Because castor oil is an excipient of the 
misoprostol component of the MS-2 Step pack, 
digestive symptoms (nausea, vomiting, abdominal 
pain) can be observed). 

May 2023 
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by Day 14. The patient must rest 3 hours after taking the 
misoorostol tablets. 
8.1 Adverse Reaction Overview 
The most frequent undesirable effects which were observed 
during treatment with Mifegymiso were: 

• Reproductive system disorders: vaginal bleeding, 
sometimes heavy and prolonged uterine cramping 
(see WARNINGS AND PRECAUTIONS, 
Genitourinaiy). 

• Gastrointestinal disorders: nausea, vomiting, 
diaiThea and abdominal pain. 

• General disorders: headache, dizziness, chills and 
fever. 

Bleeding was occasionally observed after mifepristone 
alone. Misoprostol administration resulted in vaginal 
bleeding, abdominal pain and cramping. In some patients, 
persistent or heavy vaginal bleeding required treatment with 
intravenous fluids or blood transfusion. On average, 
bleeding lasted for 11.4 days and was heavier than a n01mal 
period for 2.2 days. 
Infectious complications, including sometimes fatal sepsis, 
have been observed. Patients typically presented with 
abdominal pain or discomfo1i, fever or general malaise 
(including weakness, nausea, vomiting or dianhea) more 
than 24 hours after taking misoprostol. Clostridium sordellii 
infection was obse1ved in some women without abdominal 
pain or fever, that progressed rapidly to multi-organ failure 
and death. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 
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The adverse events rep01ted with mifepristone and a 
prostaglandin analogue such as GyMiso®, classified 
according to frequency and system organ class, are 
summarised as shown in Table 1. 

Tabl~ 1: Advef!@ Events for the Combined U.s1 of Mifenristone ~nd Misonrostol 

M•dORA Aclv•n;• events ffreauencvl 
System O<gan Class V•ry Common Uncommon Rare Unknown 

common ::_1/100 to ?_ 1/100010 > 1/10000 10 < frequency 
?. 1110 < 1110 < 1/100 111000 and very 

r.ue 
I< 111nnnn1• 

Infections and lnFeclicn Toxic shock 
infl!s~tion.s syndrome 

Neoplasms benign. Elevated alpha-
mali9n.,,nt :md ~ 11. protetn 
unspeelfled Elevated 

carc,noembryomc 
antigen 

Blood and Thrombotic 
lymph•tie syst•m thrombocytopenic 
disorders e_urpura 

~ systemic 
lupus 
erythematosus 

Psyehi.,,tric Mania 
disorders 

Nervous system Head;iche Epilepsy 
d i5orc:t..rs Dizziness Neurog,=-J""Mc 

tinnitus 
Eye disorders Ophthalmoptegia 
Cardiac disorders Myocardial 

infarction 
Induced Adam-
stokes syndrome 
An11Vlhmia 

Vaseulor disordors Hotftush Superficial 
HypotensKln thrombophlebitis 
I0.25%\ 

Rnpir3tory, Bronchospasm 
thoracic and Induced brond1ial 
m@dia~ti"~I asthma 
disor~ 

May2023 

Canadian Product Monograph 

The adverse events repo1ted with Mifegymiso, classified 
according to frequency and system organ class, 
are summarized as shown in Table 2. 
T•ble 2: Adverse Events for the u .. of Mifepristono • nd Misoprostol 

ModORA Adverse evonts-(frequon,v) 
System Orcan Class Very common Common Uncommon 

(a 1/ 10) (> 1/ 100 to < 1/10) (a 1/1000 to < l/100) 
Gastro,,intestinal Nausea; Cramping, light or 
d isorders Vomiting; moderate 

Oiarrhea; 
Gastric discomfort; 
Abdominal pain 

Cardiac disorder. Arrhythmia 
N@rvous .system Head•<he 
di$ordars 
Roproductive systom & Vaginal bleeding; Prolonged post- Hemorrhagic shock; 
breast disorders Spotting; abortion bleeding; Salpingltls: 

Uterine contractions or Severe hemorrhage; Heavy bleeding requiring 
cramping Endometrit is: IV fluids or blood 

Breast tenderness: transfusion 
Heavy bleeding; 
Heavy bleeding 
requiring su rgical 
termination of 
pregnancy 

G•neral disorder, and Fat igue; Syncope 
administration site Chills/fever; 
conditions Dizziness 

Infections ~nd Infection 
Infestations 
Vascular di!ord-er, Hot f lush; 

Hypotension 
Respiratory, thoracic and Bronc.hospasm 
m.diidin~I d isord1rs 

8.2 Clinical Trial Adverse Reactions 
Clinical trials are conducted under ve1y spec.ific conditions. 
The adverse reaction rates observed in the clinical trials; 
therefore, may not reflect the rates observed in practice and 
should not be compared to the rates in the clinical trials of 
another dmg. Adverse reaction information from clinical 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI lists rare and 
uncommon adverse events. 
The adverse events are 
othe1wise aligned. 

The Canadian PM also 
lists the clinical trial 
adverse reactions. 
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Table 1. Adverst Evtnts for U-.e Combined Uu or Mifecrislont Md M;..,.,.·os1ol 

MedORA Adver .. evtnts lfnta....,.,vl 
System Orgon Cl3H Very Co,nrnon Uncommon R.,r,, Unknown 

common ,:.11100 lo ?. 111 00010 ?. 1/10000 lo < frtquencv 

?. 1110 < 1110 <11100 111000 ~nd very 
raro 
f< 1J1Mtlftt• 

G:lstrolJ"lte.,tlnal Nausea c,amp,~. Gastric bleed,~ 
disorders Vnmd1ng hl)hl ar ~ 

Diarrhoea moderate pancrea111iS 
Gastric 
~ 
~ 
omn 

H•patobillary Abnamal "'"'' 
disorders runc.ioo tests 

~•ctafun, 
HepakJ<enal failu,e 

Skin ond Sl(in ,as;, I Urllcanal reaction Arute 
subcut:aneous pruril!Js Toxic epidermal generalized 
titwtt di~ord@rs necrolys,s ~Qltlom1Q\1i 

Ei)'lhema pustllosis 
nodoSl.fTI 
AJ1~' 

Musculoskelo1al Umbspasm 
and conn.ctiv@ 
u,suo disorders 

R@nal and urinary R"'"'I fait.re 
disorders 

Pregnancy, Uterine l-lea'l'f J;Jxij.ilwllJnmole 
P..Ll!t~~rlum ~nd contractions bleeding EctCll)ic pregr,ancy 
perinatal conditions: or cramping oa:urs il Amni>1icband 

(10 10 45%) about 5% of syndrome 
in the hours the cas.es. and Gestational 
fogov~ng may requi,e IIOphoblastic tumor 
prostaglandIn b~~g~c Uteroplacental intake. a.rettagein 

up to 1.4% of apoplexy 
UM:.-l.d'.).~. 

Fetal 
malformations 

Reproductive Vaginal Prolonged ~i; Bilateral adnexat 
syshlm and breast bleeding post-abortion shod< mass 
disorders Uterine bleeding Salpingitis Intrauterine 

spasm Spotting adhe:sion 

Severe Ovanancyst 

~ rupture 
Endometri1is Breast abscess 
Breast t:lae!ll<IIQ:liiilQ~~ 
tenderness Uterine rupture 
Heavy 
bleedinn 
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trials may be useful in identifying and approximating rates 
of adverse diug reactions in real-world use. 
Mifegymiso was studied in three open-label multi-center 
prospective studies. fu these studies, a total of 1,596 women 
were included in the safety analysis. The mean age of 
women who received mifepristone and misoprostol was 
26.0, 26.7 and 25.4 years for Studies 1, 2 and 3, 
respectively. Treatment-emergent adverse events reported 
in clinical trials are reported in Table 3. Nausea and 
vomiting tended to increase slightly with advancing 
gestational age. 
Table 3: Treatment-Emergent Adverse Events O,eurring in Clinical Trials, % 

Study 1 Study 2 Study 3 
Adverse Events 

N = 212 N =415 N:969 

Nausea 70.8 66.0 34.2 

Vomiting 37.7 40.2 26.4 

Diarrhea 36.8 33.7 59.5 

Pain 93.4 - -

Fever 42.9 18.6 

Chills - 36.9 
45.3 

Headache 44.3 34.0 13.9 

Dizz iness 41.5 32.8 13.1 
Weakness 55.7 45.1 2 1.3 

8.2.1 Clinical Trial Adverse Reactions - Pediatrics 
Study results in women less than 18 years of age 
Of the 1,000 women enrolled in Study 3, 67 were less than 
18 years of age. The repo1i ed frequent adverse events are 
detailed below. Women less than 18 years old reported 
v01niting more frequently than women 18 years and older. 

MS Health Pty Ltd 
mifepl'istone/misoprostol 

200 mg/200 mcg 
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Tabl• 1: Adv•rse Events for the Comb ined Us@ of Mi fenristone and Misonrostol 

ModORA Adverse • v• nts ffr•aUM1cvl 

Systom Organ Class Very Common Uncommon Rare Unknown 
common ?.11100 to ?; 111000 to > 1110000 to < frequency 
?; 1110 < 1110 <11100 111000 and very 

rare 
(< 1/1MMI' 

G1r-..ral d iiiorder5 Fatigue Fainting ~ia 
and administration Chill/ fever ~~ 
sit. conditions Vaga symptoms 

*Including occasional case rep01t s 

• Post-marketing experience indicates that death can 
occm as a result of medical tennination of 
pregnancy (although this is a ve1y rare outcome, <l 
in 100,000). The reported deaths were due to sepsis 
(fatal toxic shock syndrome) associated with 
Clostridium sordellii, which also occms in 
association with childbiith and spontaneous 
te1m ination. The symptoms of Clostridium sordellii 
infection are sometimes not the usual symptoms of 
sepsis. Therefore, the possibility of sepsis should be 
considered in all women who are undergoing 
medical termination and who present with n ausea, 
v01niting, or diaIThoea and weakness, with or 
without abdominal pain. These symptoms, even 
without a fever, may indicate Clostridium sordellii 
infection. Strong consideration should be given to 
obtaining a complete blood count in these patients. 
Sillnificant leuk:ocvtosis with a marked left shift and 
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Table 4: Adverse events by women age, o/o (N=969) 

< 18 yean ~ 18 years 
Adverse Events 

N = 67 N :902 
Nausea 29.9 34.5 
Vomiting 43.3 25.2 
Diarrhea 62.7 59.3 
Fever/chills 41.8 45.6 
Headache 11.9 14.1 
Dizziness 16.4 12.9 
Weakness 17.9 2-1.6 

8.5 Post-Market Adverse Reactions 
The following adverse reaction have been identified dming 
the post-marketing experience in association with 
Mifegymiso use. 
Skin and subcutaneous tissue disorders: Skin 
rash/pmritus and acute generalized exanthematous 
pustulosis. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI discusses more 
post-marketing 
experiences than the 
Canadian PM. 
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haemo-concentration may be indicative of sepsis. 
Doctors should consider immediately initiating 
treatment with antibiotics that includes coverage of 
anaerobic bacteria such as Clostridium sordellii. 
Refer to Section 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE. 

• Bleeding is an almost constant pali of the procedure, 
whatever the prostaglandin analogue used, and at 
any pregnancy term, although it is usually more 
abundant when pregnancy age increases. It can 
occur after mifepristone alone. When heavy, it 
usually reflects incomplete aboliion and is observed 
in approximately 3 to 12% of cases, depending on 
the pregnancy age and the prostaglandin analogue 
used, and needs specific treatment. It can 
necessitate a blood transfusion in up to 0.2% of 
cases. It can be prolonged for several days after 
prostaglandin analogue administration and 
sometimes leads to a decrease in haemoglobin 
levels. This potentially severe complication justifies 
that after intake (i) follow-up takes place 
approximately 14 to 21 days after Mifepristone 
Linephaima administration to ensure that expulsion 
is complete with no persisting bleeding and (ii) until 
follow-up has taken place, the woman remains close 
to a facility where she can be treated at any moment 
in case of severe or prolonged bleeding. Refer to 
Section 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE. 
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The issue of the outcome of persisting pregnancy in the case 
of failure of the medical method remains incompletely 
solved; a risk of malfonnation attributable to mifepristone 
or to prostaglandin analogues such as misoprostol cannot be 
excluded, and women should be adequately counselled in 
such a situation. Another fact to take into consideration is 
the possibility of a pregnancy persisting in the f01m of an 
ectopic pregnancy, since evidence suggests that the method 
does not appear able to tem1inate an ectopic preQllancv. 
Reporting suspected adverse effects 
Repo1i ing suspected adverse reactions after registration of 
the medicinal product is imp01i ant. It allows continued 
monitoring of the benefit-risk balance of the medicinal 
product. Healthcare professionals are asked to rep01t any 
suspected adverse reactions at www.tga.gov.au/rep01ting
problems and to MS Health at 1300 515 883. 

4.9 OVERDOSE 
Mifepristone Linepharma 
No case of overdose has been repo1ted. 
In the event of massive ingestion signs of adi·enal failure 
might occur. Signs of acute intoxication may reqmre 
specialist treatment including the administration of 
dexamethasone. 
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Reporting Side Effects 
You can report any suspected side effects associated with 
the use of health products to Health Canada by: 
• Visiting the Web page on Adverse Reaction Repo1i ing 
(https:/ /www .canada.ca/ en/healthcanada/ 
services/ diugs-health-products/medeffect-canada.html) for 
info1mation on how to repo1t online, by mail or by fax; or 
• Calling toll-free at 1-866-234-2345. 
NOTE: Contact your health professional if you need 
information about how to manage your side effects. The 
Canada Vigilance Program does not provide medical 
advice. 
5 OVERDOSAGE 
Mifepristone 
No cases of overdose have been repo1t ed. 
In the event of massive ingestion of mifepristone signs of 
adi·enal failure may occur. Signs of acute intoxication may 
require specialist treatment including the administration of 
dexamethasone. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

The AU PI and Canadian 
PM are aligned. 
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GyMiso® 
The toxic dose of misoprostol in humans has not been 
detennined. Cumulative total daily doses of 1600 
micrograms have been tolerated, with only symptoms of 
gastrointestinal discomfo1i repo1ied. 
Clinical signs that may indicate an overdose are sedation, 
tremor, convulsions, dyspnoea, abdominal pain, dianhoea, 
fever, palpitations, hypotension or bradycardia. 
Hype1iension and tachycardia have also been repo1ied 
following overdoses. Overdose in pregnancy has resulted in 
uterine contractions with fetal death. 
There 1s no specific antidote. Treatment should be 
symptomatic and suppo1i ive. Consider administration of 
activated charcoal m the event of a potentially toxic 
ingestion. Activated charcoal may reduce abso1ption of 
misoprostol if given within one or two hours after ingestion. 
ill patients who are not fully conscious or have impaired gag 
reflex, consideration should be given to administering 
activated charcoal via a nasogastric tube, once the ai1way is 
protected. 
For info1mation on the management of overdose, conta.ct the 
Poisons illfonnation Centre on 131126 (Australia) . 
6.1 LIST OF EXCIPIENTS 

Mifepristone Linephaima 200 mg tablet contains the 
following excipients: maize stai·ch, povidone, 
microc1ystalline cellulose, colloidal anhydrous silica and 
ma!lllesium steai·ate. 
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Misoprostol 
Cumulative total daily doses of 1600 mcg have been 
tolerated, with only symptoms of gastrointestinal 
discomf 01i repo1ied. 
Possible symptoms of an overdose are sedation, tremor, 
convulsions, dyspnoea, abdominal pain, dianhea, fever, 
palpitations, hypotension or bradycardia. Hypertension and 
ta.chycardia have also been repo1ied. 
There is no specific antidote. Treatment should be 
symptomatic and suppo1iive. Consider administration of 
activated charcoal in the event of a potentially toxic 
ingestion. Activated charcoal may reduce abso1ption of 
misoprostol if given within one or two hours after ingestion. 
ill patients who are not fully conscious or have impaired 
gag reflex, consideration should be given to administering 
activated charcoal via a nasogastric tube, once the aiiway is 
protected. 

6 DOSAGE FORMS, STRENGTHS, COMPOSITION 
AND PACKAGING 
Table I-Dosage Fo1ms, Strengths, Composition and 
Packaging 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

The AU PI and Canadian 
PM are aligned. 

The AU PI and Canadian 
PM ai·e aligned. 
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GyMiso® contains the following excipients: hypromellose, 
microc1ystalline cellulose, sodium starch glycollate type A 
and hydrogenated castor oil. 

6.2 INCOMPATIBILITIES 
Incompatibilities were not assessed or not identified as patt 
of the registration of this medicine. 
6.3 SHELF LIFE 
Do not use after the expiiy date printed on the catton labels 
of the composite pack and the individual components. 
In Australia, info1mation on the shelf life can be found on 
the public summaty of the Australian Register of 
Therapeutic Goods (ARTG). The expiiy date can be found 
on the packaging. 
6.4 SPECIAL PRECAUTIONS FOR STORAGE 
Store below 25°C, keep in the original container to protect 
from light. 
Keep out of reach of children. 
Mifepristone Linepharma 

Keep in the original green caiton in order to protect from 
light. 

GyMiso® 
Keep in the original purple caiton. 

6.5 NATURE AND CONTENTS OF CONTAINER 
Each MS-2 Step composite pack consists of: 
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Route of Dosage Form / 
Non-medicinal Ingred ients 

Administ ration Strength/Composition 

Oral Tablet, 200 mg Collo idal silica anhydrous, magnesium stearate, 

M ifepristone maize starch, microcrystalline cellulose, 
povidone k30, 

Buccal Tablet, 200 mcg Hydrogenated castor oil, hypromellose, 

M isoprostol microcrystal line cellulose, sodium starch 
glycolate 

11 STORAGE, STABILITY AND DISPOSAL 
Mifegymiso should be stored between 15-25°C in its 
original outer catton in order to protect from light. 
Keep out of the sight and reach of children. 
Storage of mifepristone 200 mg tablet 
When separated, mifepristone should be stored between 15-
30°C; in the mifepristone (Green) box, in order to protect 
from light. 
Storage of misoprostol 200 mcg tablets 
When separated, misoprostol should be stored between 15-
25°C; in the misoprostol (Orange) box. 

MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 

Comments on differences 

AU PI only. 

AU PI only. 

The AU PI does not have a 
lower limit for the storage 
temperature. 

The carton colours are 
different. 
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• 1 green carton containing Mifepristone Linephanna 
200 mg tablet packaged in a PVC/PVDC/Almninium 
blister. Pack size of 1 tablet. 
• 1 pmple carton containing GyMiso® misoprostol 
200 microgram tablet packaged in a dual-faced Almninimn 
blister. Pack size of 4 tablets (2 tablets per blister). 
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MS Health Pty Ltd 
mifepristone/misoprostol 

200 mg/200 mcg 
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PRE-ACM RESPONSE 

1.0.3 Response to request for information - PSUR 

MS Health Pty Ltd 
MS-2 Step Composite Pack 

200 mg mifeplistone, 
200 microgram misoprostol 

Tablets 

The cmTent PSUR (01 June 2021- 31 May 2022) was provided to the TGA on the 
31 October 2022 in response to a request from the RMP Coordinator. A commitment has 
also been provided to submit the next PSUR (01 June 2022 - 31 May 2023) as soon as this 
becomes available. A copy of the cmTent PSUR has been provided in Module 5.3.6. 
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Executive Summary  
Introduction and reporting interval  
This is the 7th Periodic Benefit-Risk Evaluation Report (PBRER) for mifepristone and misoprostol 
combipack presentations (MIFEGYMISO®). This report covers the period from 01 June 2021 to 31 May 
2022 in accordance with the requirements set out in the list of Union reference dates (EURD list). This 
yearly PBRER for MIFEGYMISO® (mifepristone 200 mg tablets, misoprostol 200 mcg tablets in one box) 
summarises the safety and efficacy/effectiveness data received and evaluated by the Marketing 
Authorisation Holder or its Partners from 01 June 2021 to 31 May 2022, and places it in the context of 
the cumulative data and the overall benefit-risk profile.  
 
Medicinal product - mode(s) of action, therapeutic class(es), dose(s), route(s) of administration, 
formulation(s) 
Mifepristone (initially known as RU 486) is a synthetic steroid which binds strongly to the uterine 
progesterone receptors. In women, at doses of greater than or equal to 1 mg/kg, mifepristone 
antagonises the endometrial and myometrial effects of progesterone. Administration of mifepristone 
during pregnancy causes an increase in the production of endogenous prostaglandin by the 
endometrium and increases the sensitivity of the gravid uterus to the contraction inducing action of 
prostaglandins (PGs). Detachment of chorionic tissue of the blastocyst from the uterine wall after 
mifepristone intake produces a decline in human chorionic gonadotropin (hCG). This decline leads in turn 
to luteolysis and further withdrawal of hormonal support to the endometrium.  
In summary, mifepristone is a powerful inhibitor of progesterone inducing disruption of placental 
function and uterine bleeding. During pregnancy, it increases the sensitivity of the myometrium to the 
contraction inducing action of PGs. Mifepristone also induces softening and dilatation of the cervix. All 
these effects are useful to provoke or facilitate termination of pregnancy (ToP). 
Misoprostol is a prostaglandin E1 (PGE1) analogue that has been used for more than 20 years for the 
treatment or prevention of duodenal ulcers, especially in subjects treated with non-steroidal anti-
inflammatory drugs (NSAIDs). For more than twenty years, gynaecologists have used misoprostol for its 
uterine-contracting properties. A large number of publications have substantiated the efficacy and safety 
of misoprostol used in obstetrician/gynecological indications via various routes (oral, vaginal, buccal), 
provided that a precise set of recommendations are made for the prescriber and the user.  
Misoprostol has been used for artificial pregnancy abortion with mifepristone and is regarded as a 
representative method of artificial pregnancy abortion worldwide due to its high efficacy and safety. 
 
 Estimated cumulative exposure of clinical trial subjects: 

During the reporting period, five clinical studies sponsored by Linepharma International Limited were 
conducted with investigational medicinal products (IMPs) mifepristone (LPI 001), misoprostol (LPI 002) and 
combination of both. A total of two hundred and five (205) patients were exposed to mifepristone and 
one hundred and forty-two (142) to misoprostol cumulatively by the data lock point (DLP) of this PBRER. 
 Estimated reporting period and cumulative patient exposure from post-approval (marketing) 

experience:   
During the reporting period, patient exposure to mifepristone/misoprostol in combipack presentation 
(including mifepristone and misoprostol use in Mongolia) through commercial distribution was 
estimated as ninety-six thousand four hundred and eighty-seven (96,487) patients. During the reporting 
period, the patient exposure to mifepristone in separate boxes through commercial distribution 
(considering that the UK packaging size is 30 tablets per box) was estimated as one hundred and eighty 
thousand six hundred and forty-two (180,642) patients. During the reporting period, the patient 
exposure to misoprostol in separate boxes through commercial distribution was estimated as eight 
thousand seven hundred and nighty-seven (8797) patients. 
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Cumulatively, the patient exposure to mifepristone/misoprostol in combipack presentation (including 
mifepristone and misoprostol use in Mongolia) through commercial distribution was estimated to be 
three hundred and ninety-eight thousand and seven hundred and fifty-six (398,756) patients. 
Cumulatively, the patient exposure to mifepristone in separate boxes (considering that the UK packaging 
size is 30 tablets per box) through commercial distribution was estimated to be three million three 
hundreds and eleven thousand and one hundred and sixty-one (3,311,161) patients. Cumulatively, the 
patient exposure to misoprostol in separate boxes through commercial distribution was estimated to be 
sixty-nine thousand and eighty-seven (69,087) patients. 
 
 During the reporting period, no action for safety reasons was initiated concerning MIFEGYMISO® 
(mifepristone 200 mg tablets, misoprostol 200 mcg tablets in one box) either by the Marketing 
Authorization Holder or by the Authorities. 
 
Summary of overall benefit-risk evaluation 
Based on the review of data received during the reporting period, no amendments to the safety concerns 
or reference information are considered necessary at this time. 
The benefit-risk profile of MIFEGYMISO® (mifepristone 200 mg tablets, misoprostol 200 mcg tablets in one 
box) for the approved indication continues to be favourable. 
 
Actions taken or proposed for safety reasons 
During the reporting period, no action for safety reasons was initiated concerning the MIFEGYMISO® 
(mifepristone 200 mg tablets, misoprostol 200 mcg tablets in one box) product either by the Marketing 
Authorization Holder or by the Authorities.  
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1. Introduction  
This is the 7th PBRER for mifepristone and misoprostol combipack presentations (MIFEGYMISO®). This 
report covers the period from 01 June 2021 to 31 May 2022 in accordance with the requirements set out 
in the list of Union reference dates (EURD list). This yearly PBRER for MIFEGYMISO® (mifepristone 200 
mg tablets, misoprostol 200 mcg tablets in one box) summarises the safety and efficacy/effectiveness 
data received and evaluated by the Marketing Authorisation Holder or its Partners from 01 June 2021 to 
31 May 2022, and places it in the context of the cumulative data and the overall benefit-risk profile.  
The International Birth Date (IBD) for mifepristone is 29 December 2010 and the IBD for misoprostol is 
28 June 1984, however the DLP of the PBRER was established on 31 May 2020, based on PSUR work 
sharing scheme synchronized DLP. 
This PBRER is compiled in accordance with the International Conference on Harmonisation (ICH-E2C (R2)) 
guideline and the EU Guideline on Good Pharmacovigilance Practices (GVP) Module VII – Periodic Safety 
Update Report and summarises benefit and risk information regarding MIFEGYMISO® (mifepristone 200 
mg tablets, misoprostol 200 mcg tablets in one box) both cumulatively and for the reporting interval.  
Unless otherwise specified, the name mifepristone/misoprostol will be used throughout this report to 
refer to the Mifegymiso products. 
 
1.1. Medicinal product characteristics 
 

1.1.1 Active substance Mifepristone - Progesterone receptor modulator 
ATC code: G03XB01  
Mifepristone (initially known as RU 486) is a synthetic steroid which binds strongly to the uterine 
progesterone receptors. In women, at doses of greater than or equal to 1 mg/kg, mifepristone 
antagonises the endometrial and myometrial effects of progesterone. Administration of mifepristone 
during pregnancy causes an increase in the production of endogenous prostaglandin by the 
endometrium and increases the sensitivity of the gravid uterus to the contraction inducing action of PGs. 
Detachment of chorionic tissue of the blastocyst from the uterine wall after mifepristone intake 
produces a decline in hCG. This decline leads in turn to luteolysis and further withdrawal of hormonal 
support to the endometrium.  
In summary, mifepristone is a powerful inhibitor of progesterone inducing disruption of placental function 
and uterine bleeding. During pregnancy it increases the sensitivity of the myometrium to the contraction 
inducing action of PGs. Mifepristone also induces softening and dilatation of the cervix. All these effects 
are useful to provoke or facilitate ToP. 
 
1.1.2 Active substance Misoprostol - Prostaglandin 
ATC code: G02AD06  
Misoprostol is a PGE1 analogue that has been used for more than 20 years for the treatment or 
prevention of duodenal ulcers, especially in subjects treated with NSAIDs. For more than twenty years, 
gynaecologists have used misoprostol for its uterine-contracting properties. A large number of 
publications have substantiated the efficacy and safety of misoprostol used in obstetrician/gynecological 
indications via various routes (oral, vaginal, buccal), provided that a precise set of recommendations are 
made for the prescriber and the user.  
Misoprostol has been used for artificial pregnancy abortion with mifepristone and is regarded as a 
representative method of artificial pregnancy abortion worldwide due to its high efficacy and safety. 
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1.2. Therapeutic indications and doses 
MIFEGYMISO® (mifepristone tablet/misoprostol tablets) is indicated for medical termination of a 
developing intra-uterine pregnancy with a gestational age up to 63 days as measured from the first day 
of the Last Menstrual Period (LMP) in a presumed 28-day cycle.  
MIFEGYMISO® is not indicated in post-menopausal women.  
There are insufficient data in patients less than 15 years old to establish efficacy and safety.  
MIFEGYMISO® is not indicated in the prepubertal population. 
200 mg of mifepristone (1 tablet) should be taken orally. 
800 mcg of misoprostol (4 tablets, each tablet containing 200 mcg) should be taken in a single intake by 
buccal route (kept between the cheek and the gum for 30 minutes before any remaining fragments are 
swallowed with water). 
 
2. Worldwide Marketing Approval Status  
The International Birth Date (IBD) for mifepristone is 29 December 2010 and the IBD for misoprostol is 28 
June 1984. 
During the reporting period, no new marketing authorization has been received. 
 
The cumulative worldwide marketing authorization status, indications and approved dosages for 
Mifepristone and Misoprostol are summarized in Table 1.
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Table 1. Summary of Marketing Authorization Status of mifepristone and misoprostol 

MIFEPRISTONE 200 MG I UG I 
Mifepristone 200 MIFEPRISTONE 200 I National - Non I Valid I 8S14/22/13 I 03_09_2013 I L~n~pharma International 

TABLET mg tablet UG mg/Tablet (TABLET) EU L1m1ted 

Mifepristona 
MIFEPRISTONE 200 I National - Non I Valid 1 45523 I 29_05_2020 

I L~n~pharma International Mifepristone Linepharma I UY I Linepharma 200 
mg/Tablet (TABLET) EU Limited 

mg UY 

Mifepristone Linepharma 200 
AU 

Mifepristone 200 MIFEPRISTONE 200 I National - Non I Valid I 
AUS-R 

I 29.08.2012 I MS Health Pty Ltd 
mg Tablet mg tablet AU mg/Tablet (TABLET} EU 175671 

MIFEPRISTONE LINEPHARMA 
MN 

Mifepristone 200 MIFEPRISTONE 200 National - Non 
Valid I 

FT20160831 I 
31.08.2016 I MS Health Pty Ltd 

200 MG TABLET mg tablet MN mg/Tablet (TABLET) EU GH05694 

Valid 

Mifepristone Linepharma 200 I UK 

I 
Mifepristone LPI MIFEPRISTONE 200 Mutual- Transferred 

I :~680/0001 I 08_10_2012 1 ~::~i::rma International 
mg tablets (SE/H/0986/001) mg/Tablet (TABLET) recognition Marketing 

Authorisation 

MEDIPRIST 200 mg I ZA 
I Mifepristone 200 MIFEPRISTONE 200 National - Non I Valid I :;121.12/00 I 25.03.2019 I Adcock Ingram Limited 

mgtabletZA mg/Tablet (TABLET) EU 

MEFAPRIX 200 mg, tableta I MX 
I Mifepristone 200 MIFEPRISTONE 200 National - Non 

Valid 
064M2013 

06.05.2013 BIOPHARMEX, S.A. de C.V 
mg tablet MX mg/Tablet (TABLET) EU SSAIII 

MIFEAPROFA COMPRIMIDOS I CL 
I 

Mifepristone 200 MIFEPRISTONE 200 National - Non 
ASOCIACl6N CHILENA DE 

Valid F-25075/19 08.10.2019 PROTECCl6N DE LA 
200MG mg tablet CL mg/Tablet (TABLET) EU 

FAMILIA (APROFA) 

MIFEPRISTONA 200 MG I co I 
Mifepristone 200 MIFEPRISTONE 200 National - Non 

INVIMA PROFAMILIA (Asocicion 

TABLETA mg tablet CO mg/Tablet (TABLET) EU 
Valid 2016M- 12.12.2016 probienestar de la familia 

0017492 colombiana) 

MIFEPRISTONA 200 MG I BO I Mifepristone 200 MIFEPRISTONE 200 National - Non 
Valid 

II-
21.05.2020 

Linepharma International 
TABLETA mg tablet BO mg/Tablet (TABLET) EU 73686/2020 Limited 
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GyMiso 200 microgram oral Misoprostol 200 MISOPROSTOL 200 I National I Valid I 
AUS-R 

I 29.08.2012 I MS Health Pty Ltd AU 
188015 tablet blister pack mcg tablet AU µg/f ablet (TABLET) 

Misoprostol 200 MISOPROSTOL 200 
Valid 

FT20160831 
31.08.2016 MS Health Pty Ltd GyMiso 200 microgram tablet MN National 

GH5693 mcg tablet MN µg/fablet (TABLET) 

ASOCIACl6N CHI LENA DE 
MISOAPROFA COMPRIMIDOS I CL 

I 
Misoprostol 200 MISOPROSTOL 200 

National Valid F-25074/19 07.10.2019 PROTECCl6N DE LA 
200mcg mcg tablet CL µg/fablet (TABLET) 

FAMILIA (APROFA) 

Mifepristone & 
MIFEPRISTONE 200 

mg/Tablet (TABLET) I National - Non I Valid I 
AUST R 

I 04.06.2014 I MS Health Pty Ltd MS-2 Step I AU I Misoprostol 111 MISOPROSTOL 200 EU 210574 
Combipack AU 

µg/fablet (TABLET) 

Mifepristone & 
MIFEPRISTONE 200 

I Linepharma International mg/Tablet (TABLET) I National - Non I Valid I DIN I MIFEGYMISO I CA I Misoprostol 111 MISOPROSTOL 200 EU 02444038 29.07.2015 Limited 
Combipack CA 

µg/fablet (TABLET) 
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2. Actions Taken in the Reporting Interval for Safety Reasons  
 
Actions related to investigational use 
During the reporting period, there were no actions taken related to the investigational use. 

Actions related to marketing experience 
During the reporting period there were no actions taken for safety reasons concerning withdrawal, 
revocation, rejection, suspension or failure to obtain a renewal of a Marketing Authorisation; neither have 
there been any dosage modifications, changes in target population, formulation changes, restriction on 
distribution, or clinical trial suspension.  

3. Changes to Reference Safety Information  
 
There were changes to the reference safety information (RSI) during the reporting period.  
For mifepristone, the CCSI of Mifepristone Linepharma® version 7, dated on 01 November 2021 (included 
as Appendix 1a) was used to assess the listedness of the ICSRs containing the reactions reported in this 
PBRER.  
The introduced changes were the following:  
1) The section “UNDESIRABLE EFFECTS” was updated for align it with the SmPC for the different countries. 
2) The section “ INTERACTIONS WITH OTHER MEDICAMENTS AND OTHER FORMS OF ADMINISTRATION” 
was updated with the information regarding the pharmacokinetic study performed with the Cytochrome 
P450 3A4 (CYP3A4) inhibitor. 
 
For misoprostol, the CCSI of Gymiso® version 7, dated on 01 November 2021 (see Appendix 1b) was used 
to assess the listedness of the ICSRs containing the reactions reported in this PBRER. 
 
The introduced changes were the following: the section “UNDESIRABLE EFFECTS” was updated for align it 
with the SmPC for the different countries. 
 
The respective changes to the Canadian product monograph were approved post DLP of the current PBRER. 
The current version of the Canadian product monograph is dated 17Jun2022.  
 
5. Estimated Exposure and Use Patterns  
 
5.1  Cumulative Subject Exposure in Clinical Trials  
Cumulatively, five clinical studies sponsored by Linepharma International Limited were conducted with the 
investigational medicinal products (IMPs) mifepristone (LPI 001), misoprostol (LPI 002) and combination of 
both (see Table 3).  
 
Table 2. Summary of clinical trials sponsored by Linepharma International Limited with IMPs 
mifepristone or/and misoprostol which were approved during the reference period. 

Title trial Study code / 
EudraCT #

IMPs Country Date of first 
authorization 
by the CA 

Status 

A phase 1, non- randomized, open-label, 
single-dose Study to investigate the 
pharmacokinetics, safety, and tolerability 
of LPI001 (Mifepristone Linepharma® 200 
mg) in female participants with moderate

LPI001-03/NA 
(study not
conducted in the
EU) 

LPI 001 United States
of America 

03 April 2020 Closed 
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Title trial Study code / 
EudraCT #

IMPs Country Date of first 
authorization 
by the CA

Status 

hepatic impairment versus Healthy female
participants withnormal hepatic function.
An open-label, two- period, fixed-
sequence, cross-over study in healthy
female subjects to evaluate the effect of 
itraconazole on thepharmacokinetics of
LPI001 (Mifepristone 
Linepharma® 200 mg) 

LPI001-04/ 2019-
004924-38

LPI 001 
Itraconazole

Germany 19 Mar 2020 Closed 

An open-label, two- period, fixed-
sequence, cross-over study in healthy 
female subjects to evaluate the effect of 
rifampicin on the pharmacokinetics of
LPI001 (Mifepristone 
Linepharma 200 mg) 

LPI001-05/ 2020-
000069-17 

LPI 001
Rifampicin 

Germany 02 April 2020 Closed

Phase b1 trial
Investigating the pharmacokinetics and 
safety of LPI 002 in Japanese band 
Caucasian women

LPI002-02 / NA 
(study not conducted 
in theEU) 

LPI 002 Japan 03 December
2019 

Closed 

A multicentre, Open- label Phase III trial 
investigating the efficacy and Safety of LPI 
001 and LPI 002 for artificial termination of 
pregnancy

LP010 LPI 001
And LPI 002 

Japan 15 October
2019 

Closed 

The cumulative subject exposure from these clinical trials by the DLP of this PBRER (31 May 2022) is  
presented in the Table 3. 
 
Table 3. Cumulative distribution of subject enrollment to mifepristone clinical trials and exposure to 
mifepristone per clinical trial. 

Study ID 

Number of 
subjects 

signed the 
consent 

form

Number of subjects withdrawn 
Number of 

subjects 
enrolled 

Number of patients 
exposed to 

investigational 
product 

LPI001-
03 

HI
26 10 (screening failure)

8 LPI 001 8
HV 8 LPI 001 8 

LPI001-04 64 
34 (screening failure) 
3 (consent form withdrawal before exposure) 
8 (missing PK samples, after exposure) 

30 LPI 001 27 

LPI001-05 44 
24 (screening failure) 
2 (consent form withdrawal after IMP 
administration)

20 LPI 001 18 

LPI001-
02 

Japanese 
48 

23 (screening failure) 
1 (consent form withdrawal, after IMP 
administration)

12* LPI 001 12*

Caucasian 12* LPI 001 12* 
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Study ID 

Number of 
subjects 

signed the 
consent 

form

Number of subjects withdrawn 
Number of 

subjects 
enrolled 

Number of patients 
exposed to 

investigational 
product 

LPI002-02 43

2 (One subject was withdrawn after period 1 
because she disliked the hospitalization 
environment and wished to discontinue. The other 
subject was withdrawn after period 2 due to the 
following non-serious adverse events: abdominal 
pain lower, nausea and floating feeling.) 

24 (12 per 
group) LPI 002 24 

LP010
124 1 (screening failure) 123 

LPI 001 120
LPI 002 118

Total 349 108 237 
LPI 001 205
LPI 002 142

HI = hepatic impairment subjects 

HV = Healthy volunteers. 

*At least one dose. 

 
Details about exposure by age / group were unknown. 
 
5.2 Cumulative and Interval Patient Exposure from Marketing Experience 
 

5.2.1 Interval patient exposure. 
There is no precise information on the number of patients treated with mifepristone/misoprostol during the 
reporting period. 
In order to evaluate the patient exposure regarding combipack presentation in Australia and Canada, it was 
assumed that one box including one tablet of mifepristone and four tablets of misoprostol, corresponds to 
the treatment for one patient. Additionally, since mifepristone/misoprostol are used in combination in 
Mongolia, the calculation of patient exposure should be processed together for these two products; 
therefore, one box of mifepristone (1 tablet) and one box of misoprostol (4 tablets), corresponds to the 
treatment for one patient. 
Regarding the other countries where only mifepristone or only misoprostol alone are marketed by 
Linepharma International Limited, it was assumed that one box of mifepristone (1 tablet) or misoprostol (4 
tablets) corresponds to one patient (exception is the UK where the packaging size of 30 tablets is marketed 
thus patient’s exposure is calculated is as 1 tablet per patient). 
Therefore, the sales volume was used to estimate the number of patients treated with 
mifepristone/misoprostol during the interval and cumulatively. 
The number of subjects treated with mifepristone / misoprostol has been estimated by calculation from 
the worldwide sales volume as explained above and presented in Table 4. 
 
Table 4: Worldwide distribution of Mifepristone/misoprostol sales and patient exposure calculation 
(countries where the product is not launched are not included in the table). 
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Distributor, country Product  Interval 
Sales 
(box) 

Interval 
exposure (nb 
of patients) 

Cumulative 
Sales (box)  

Cumulative 
exposure (nb of 
patients) 

Celopharma, Canada Mifegymiso (Mife+Miso Combipack) 51,675  51,675  186,167 186,167 
MSI Australia Mifegymiso (Mife+Miso Combipack) 42,826  42,826  201,124 201,124 
MSI Mongolia Misoprostol (Gymiso) 1,986 1,986* 11,465 11,465*
MSI Mongolia Mifepristone 1,986 N/A* 11,465 N/A*
Subtotal mifepristone / misoprostol 98,473 96,487 410,221 398,756
Profamilia 
(Colombia)

Mifepristone 17,278  17278 87,266 87,266

MSI Australia Mifepristone 3,930  3930 40,002 40,002
MSI Mexico Mifepristone 21,349  21349 196,354 196,354
APROFA (Chile) Mifepristone 2,846 2,846 3,610 3,610 
TES (Bolivia) Mifepristone 5,176  5,176 7,576 7,576 
UK Mifepristone x1 29,767 29,767 N/A N/A
UK Mifepristone x30 3,277 98,310 N/A N/A
UK Total Mifepristone x1 and Mifepristone x30 33,044 128,077 1,232,554 1,479,576

Subtotal Mifepristone  85,609  180,642 3,062,566  3,450,094 
APROFA (Chile) Misoprostol (Gymiso) 8,797 8,797 8,797 8,797 
Australia Misoprostol (Gymiso) 0 0 60,290 60,290
Subtotal Misoprostol (Gymiso) 8,797  8,797  69,087 69,087 
*mifepristone/misoprostol are used in combination 

  

During the reporting period, the total sales volume of mifepristone/misoprostol in combipack 
presentation and sales of mifepristone and misoprostol in Mongolia through commercial distribution 
accounted for ninety-eight thousand four hundred and seventy-three (98,473) boxes. Thus, patient 
exposure to mifepristone/misoprostol in combipack presentation (including mifepristone and misoprostol 
in Mongolia) was estimated as ninety-six thousand four hundred and eighty-seven (96,487) patients 
(Table 4). 
During the reporting period, the total sales volume of mifepristone in separate boxes through commercial 
distribution accounted for eighty-five thousand six hundred and nine (85,609) boxes, therefore, 
considering that UK packaging size is 30 tablets per box, patient exposure to mifepristone in separate 
boxes was estimated as one hundred and eighty thousand six hundred and forty-two (180,642) patients 
(Table 4). 
During the reporting period, the total sales of misoprostol in separate boxes through commercial 
distribution accounted for eight thousand seven hundred and nighty-seven (8797) boxes. Thus, patient 
exposure to misoprostol in separate boxes was estimated as eight thousand seven hundred and nighty-
seven (8797) patients. 
 
5.2.2 Cumulative patient exposure. 
Cumulatively: 
- The total sales volume of mifepristone/misoprostol in combipack presentation and sales of 
mifepristone and misoprostol in Mongolia through commercial distribution accounted for four hundred 
and ten thousand two hundred and twenty-one (410,221) boxes. Thus, patient exposure to 
mifepristone/misoprostol in combipack presentation (including mifepristone and misoprostol in 
Mongolia) was estimated to be three hundred and ninety-eight thousand and seven hundred and fifty-six 
(398,756) patients (Table 4). 
- The total sales volume of mifepristone in separate boxes through commercial distribution 
accounted for three million sixty-two thousand and five hundred and sixty-six (3,062,566) boxes, 
therefore the patient exposure was estimated to be three million four hundred and fifty thousand and 
ninety-four (3,450,094) patients (Table 4). 
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The total sales volume of misoprosto l in separate boxes t hrough commercial distribution 
accounted for sixty-nine thousand and eighty-seven (69,087) boxes, t herefore the patient exposure was 
estimated to be sixt y-nine thousand and eighty-seven (69,087) patients (Table 4). 

Informat ion about the interval and cumulative post -authorization exposure by age was not 
available. 

5.2.3 Post-approval use in special populations 
In accordance w ith the indication, t he targeted population for mifepristone / misoprostol consists of 
pregnant women only. The exposure during pregnancy/ breast feeding is discussed in t he sect ion 16.3. 

5.2.4 Ot her post-approval use 
During the report ing period, one (1) prospective non-interventional Phase IV study has been ongoing in 
Canada and is presented in the table 5 below. Data regarding patient' s exposure was included in sections 
5.2.1 Interval Patient Exposure from Marketing Experience and 5.2. Cumulative Patient Exposure from 
Marketing Experience. 

Table 5. Summary of clinical trials sponsored by Linepharma Internat ional Limited wit h I MPs 
mifepristone or/ and misoprost ol which w ere approved during t he reference period. 
Title Study code IMPs t ountry Date offirst 

authorization by 
he CA 

Status 

A prospect ive non- intervent iona l Phase LPI011 LPI 001 Canada Not applicable as First Pat ient 
IV mult i-cent re Canadian study on t he And LPI 002 non- First Visit : 

effectiveness and safety of combination intervent ional 22February 
mifepristone/misoprostol for medical st udies are not 2022 
abortion under 63 days gestation (The submit ted to 3 sites 
M i MAC Study) Healt h Canada activated 

15 patients 
recruited 

6. Data in Summary Tabulations 

6.1 Reference Informat ion 
The coding of adverse events (AE) is based on the Medica l Dictionary for Regulatory Activit ies (MedDRA) 
Version 24.1. MedDRA is periodically updated, and coding conventions can evolve. Thus, over t ime, the 
same clinica l AE may have been capt ured by different terms. 

6.2 Cumulative Summary Tabulations of Serious Adverse Events from Clinical Trials 
Serious adverse events/ reactions obtained from the clinica l t rials sponsored by Linepharma International 
Limited are listed by M edDRA (version 24.1) Preferred Terms (PTs) in t he follow ing aggregate summary 
Table 6. 

Table 6. Cumulative Summary of individual Adverse Reactions/ Events from the clinical t rial LP0lO 
tabulated according to the standard M edDRA System Organ Class (SOC) scheme 

Preferred Terms I Number of SAEs 

Infect ions and infestations (3) 

Bacterial infect ion I 1 

Cytomegalovirus infect ion I 1 
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Preferred Terms Number of SAEs 

Endometrit is 
Blood and lymphatic system disorders (1) 

Blood loss anaemia 

Pregnancy, puerperium and perinatal conditions (1) 

Uterine hypotonus 

Reproductive system and breast disorders (1) 

lntermenstrual bleeding 

Injury, poisoning and procedural complications (1) 
Abortion induced incomplete 

Surgical and medical procedures (1) 
Uterine dilation and curettage 

1 

1 

1 

1 

2 

2 

Total 10 

Cumulatively, a total of 10 SAEs was reported from one clinical trial (LP010) with mifepristone and 
misoprostol as I MPs. No suspected unexpected serious adverse reactions (SUSARs) were reported. (Refer 

to Appendix 2a for mifepristone and Appendix 2b for misoprostol). 

No serious adverse events (SAEs) were reported for other Linepharma International Limited-sponsored 
clinical t rials with mifepristone as IMP (LPI00l-03, LPI00l-04 and LPI00l-05) or with misoprostol as IMP 
(LP1002-02). 

6.3 Cumulative and Interval Summary Tabulations from Post -Marketing Data Sources 
The cumulative and interval summary tabu lations of serious and non-serious adverse reactions and special 
situation terms are organised by SOC and PT. These summary tabulations contain adverse events reported 
up to the data lock point of this report (31 May 2022) from spontaneous Individua l Case Safety Reports 
{ICSRs), including reports from healthcare professionals, consumer, scientific literature, regulatory 
authorities, solicited sources and are provided in Appendix 2C1 (mifepristone) and Appendix 2C2 
(misoprostol). 
Only pharmacovigilance data from MIFEGYMISO® (mifepristone/ misoprostol combipack) are included in 

this report. Since there was one RSI for each active substance, data are presented by active substance 
separately. 
During the report ing period, a total of one thousand and sixty-one (1,061) adverse reactions w as reported 
cumulatively for mifepristone (n=SSS) and misoprostol (n=506) that was distributed in a tota l of two 
hundred and six (206) ICSRs as follows: 

- one hundred and sixty-one (161) ICSRs related to the use of both misoprostol/mifepristone in 
combipack presentation 
- thirty-two (32) ICSRs related to the mifepristone use in combipack presentation 
- thirteen (13) ICSRs related to the misoprostol use in combipack presentation 

Each ICSR includes events that related to either mifepristone or misoprostol or both mifepristone and 

misoprostol. 

Cumulatively, a tota l of t wenty-five thousand one hundred and eighty-eight (25,188) adverse reactions 
were reported for mifepristone (n=12,742) and misoprostol (n=12,446); these were distributed 
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throughout the total of three thousand nine hundred and eighty-eight (3,988) ICSRs with combipack 
presentations as below:  
- three thousand six hundred and forty-five (3,645) ICSRs related to the use of both 
misoprostol/mifepristone in combipack presentation.  
- two hundred and twenty-nine (229) ICSRs related to the mifepristone use in combipack presentation.  
- one hundred and forty-four (144) ICSRs related to the misoprostol use. 
 
The cumulative and interval summary tabulations of adverse reactions reported to the MAH are presented 
in Appendix 2C1 (mifepristone) and Appendix 2C2 (misoprostol). 
 
6.3.1. Mifepristone  
During the interval period, there were reported thirty -two (32) ICSRs related to the mifepristone use in 
combipack presentation and one hundred and sixty-one (161) ICSRs related to the use of both 
misoprostol/mifepristone in combipack presentation. These ICSRs corresponded to five hundred and fifty-
five (555) adverse drug reactions (ADRs) and special situations (see Appendix 2.b.1): 
- one hundred and one (101) ADRs were serious (among them five (5) ADRs were unlisted);  
- four hundred and fifty-four (454) ADRs and special situations were non-serious (among them eighty-
seven (87) ADRs were unlisted).  
Cumulatively, there were reported two hundred and twenty-nine (229) ICSRs related to the mifepristone 
use in combipack presentation and three thousand six hundred and forty-five (3,645) ICSRs related to the 
use of both misoprostol/mifepristone in combipack presentation. These ICSRs corresponded to twelve 
thousand seven hundred and forty-two (12,742) ADRs and special situations (see Appendix 2.b.1):  
- one thousand eight hundred and fifteen (1,815) ADRs were serious (among them ninety (90) ADRs were 
unlisted); 
- ten thousand nine hundred and twenty-seven (10,927) ADRs and special situations were non-serious 
(among them two thousand one hundred and fifty-four (2,154) ADRs were unlisted).  
 
Information is summarized in the Table 7 below for mifepristone. 
 
Table 7. Distribution of the most frequent PTs and SOCs for mifepristone during the reporting interval 
(01Jun2021-31May2022) and cumulatively.  

SOCs Interval period
N = 555

Cumulatively
N=12,742

Reproductive system and breast 
disorders 

n=75, 13.51 % n = 2,526, 19.82 % 

Most frequent PTs ‘Vaginal haemorrhage’ 
(n=65)

‘Vaginal haemorrhage’ (n=1874) and 
‘vaginal discharge (n=318)

General disorders and 
administration site conditions 

n = 84, 15.13 % n = 2,065, 16.20 % 

Most frequent PTs ‘Pain’ (n=37) ‘Pain’ (n=873), ‘pyrexia’ (n=178), 
‘chills’ (n=152) and ‘fatigue’ (n=151)

Vascular disorders n = 123, 22.16 % n = 2,752; 21.59 %
Most frequent PTs Haemorrhage’ (n=48), 

‘Thrombosis’ (n=47) 
‘Thrombosis’ (n=1269), 
‘haemorrhage’ (n=755) and 
‘dizziness’ (n=594) 
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Gastrointestinal disorders n = 101, 18.20 % n = 1,695, 13.30 % 

Most frequent PTs ‘Vomiting’ (n=43), ‘Nausea’ 
(n=30)

‘Vomiting’ (n=485), ‘nausea’ (n=412) 
and ‘abdominal pain’ (n=313).

Injury, poisoning and 
procedural complications

N=66; 11.89 % N=730; 5.72 %

Most frequent PTs ‘Abortion induced 
incomplete’ (n=32)

‘Abortion induced incomplete’ 
(n=490), ‘Induced abortion failed’ 
(n=140)

6.3.2. Misoprostol  
During the interval period there were reported thirteen (13) ICSRs related to misoprostol use in 
combipack presentation and one hundred and sixty-one (161) ICSRs related to the use of both 
misoprostol/mifepristone in combipack presentation. 
These ICSRs corresponded to five hundred and six (506) ADRs and special situations (see Appendix 2.b.2):  
- ninety-seven (97) ADRs were serious (among them five (5) ADRs were unlisted);  
- four hundred and nine (409) ADRs and special situations were non-serious (one hundred and eleven 
(111) ADRs were unlisted).  
Cumulatively, there were reported one hundred and forty-four (144) ICSRs related to the misoprostol use 
in combipack presentation and three thousand six hundred and forty-five (3,645) ICSRs related to the use 
of both misoprostol/mifepristone in combipack presentation. These ICSRs corresponded to 
twelve thousand four hundred and forty-six (12,446) ADRs and special situations that were reported for 
misoprostol:  
- one thousand seven hundred and ninety-five (1,795) ADRs were serious (one hundred and one (101) 
ADRs were unlisted);  
- ten thousand six hundred and fifty-one (10,651) ADRs and special situations were non-serious (two 
thousand two hundred and eighty-four (2,284) ADRs were unlisted).  
 
Information is summarized in the Table 8 below for misoprostol. 
 
Table 8. Distribution of the most frequent PTs and SOCs for misoprostol during the reporting interval 
(01Jun2020-31May2021) and cumulatively.  

SOCs Interval period
N = 506

Cumulatively
N= 12,446 

Reproductive system and breast 
disorders 

n = 69, 13.64 % n = 2,480, 19.93 % 

Most frequent PTs ‘Vaginal haemorrhage’ 
(n=61)

‘Vaginal haemorrhage’ (n=1827) and 
‘vaginal discharge (n=317)

Injury, poisoning and 
procedural complications

N= 86; 17 % N= 879; 7.06 % 

Most frequent PTs ‘Abortion induced 
incomplete’ (n=32) 

‘Abortion induced incomplete’ 
(n=492) and ‘Induced abortion failed’ 
(n=134) 

General disorders and 
administration site conditions 

n = 71, 14.03 % n = 1,978, 15.89 % 
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Most frequent PTs ‘Pain’ (n=34) ‘Pain’ (n=858), ‘Pyrexia’ (n=173), 
‘Chills’ (n=143), and ‘Fatigue’ (n=146) 

Vascular disorders n = 97, 19.17 % n=2,635, 21.17 %
Most frequent PTs ‘Thrombosis’ (n=39), 

‘Haemorrhage’ (n=33)
‘Thrombosis’ (n=1230), 
‘Haemorrhage’ (n=715), ‘Dizziness’ 
(n=563)

Gastrointestinal disorders n = 74, 14.62 % n = 1,510, 12.13 % 

Most frequent PTs ‘Vomiting’ (n=27), ‘Nausea’ 
(n=20)

‘Nausea’ (n=355), ‘Vomiting’ (386)
and ‘Abdominal pain’ (n=300)

In addition, a total of four (4) non-valid cluster ICSRs (originated from 3 literature articles) was reported 
during the interval period: 
Case 2022000336: Literature report information was retrieved on 07-Feb-2022 from published literature 
abstract: Vlad S, Boucoiran I, Imeah B, Roy St-Pierre E, Ferreira E. Mifepristone-Misoprostol Use for Second 
and Third Trimester Medical Termination of Pregnancy in a Canadian Tertiary Care Centre. J Obstet 
Gynaecol Can. 2022 Jan 31;S1701-2163(22)00011-1. DOI:10.1016/j.jogc.2021.12.010. Non-valid case 
(unspecified number of patients). Linepharma reference #NGR-CPK-22-000474.  
Follow-up information was received on 09-Feb-2022: complete literature article was obtained. One 
individual valid case was created involving heavy bleeding. Linepharma reference #NGR-CPK-22-000474. 
Linked ICSRs included (same article): CA-LINE-2022000335 (cluster case, non-valid), CA-LINE-2022000338. 
Case 2022000335: Literature report information was retrieved on 07-Feb-2022 from published literature 
abstract: Vlad S, Boucoiran I, Imeah B, Roy St-Pierre E, Ferreira E. Mifepristone-Misoprostol Use for Second 
and Third Trimester Medical Termination of Pregnancy in a Canadian Tertiary Care Centre. J Obstet 
Gynaecol Can. 2022 Jan 31;S1701-2163(22)00011-1. DOI:10.1016/j.jogc.2021.12.010. Non-valid case 
(unspecified number of patients). Linepharma reference #NGR-CPK-22-000474. 
Follow-up information was received on 09-Feb-2022: complete literature article was obtained. Specific 
adverse reactions were listed but unable to identify individually. Non valid case. Linked ICSRs included 
(same article): CA-LINE-2022000336, CA-LINE-2022000338 (this is a valid case). 
Case 2022000494: Literature report information was retrieved on 21-Feb-2022 from published literature 
article: Renner R, Ennis M, Guilbert E, Roy G, Barrett J. Second- and Third-Trimester Medical Abortion 
Providers and Services in 2019: Results from the Canadian Abortion Provider Survey. J Obstet Gynaecol 
Can. 2022 Feb 17:S1701-2163(22)00066-4. doi: 10.1016/j.jogc.2022.01.016.  
Non-valid cluster case (unspecified number of patients). Linepharma reference #NGR-CPK-22-000584. 
Case 2022000923: Literature report information was retrieved on 12-Apr-2022 from published literature 
article: Ennis M, Renner R, Guilbert E, Norman WV, Pymar H, Kean L et al. Provision of First-trimester 
Medication Abortion in 2019: Results from the Canadian Abortion Provider Survey. Contraception. 2022 
Mar 26:S0010-7824(22)00078-6. doi: 10.1016/j.contraception.2022.03.020. Non-valid cluster case 
(unspecified number of patients). Linepharma reference #NAP-CPK-22-001099. 
 
7. Summaries of Significant Findings from Clinical Trials during the Reporting Period  
 
7.1 . Completed Clinical Trials  
No clinically important emerging efficacy and safety findings regarding the IMP mifepristone were 
identified from the completed studies LPI001-02, LPI001-03, LPI001-04 and LPI001-05, sponsored by 
Linepharma International Limited during the reporting period. Study LPI001-02 was completed during the 
current reporting period (01 June 2021-31 May 2022), while studies LPI001-03, LPI001-04 and LPI001-05 
were completed during the previous reporting period (01 June 2020-31 May 2021). 
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There was no other completed study with mifepristone during the reporting period. 

7.2 . Ongoing Clinical Trials  
There was no ongoing study with mifepristone and/or misoprostol during the reporting period. 
 
7.3 . Long-Term Follow-up  
Not applicable. 
 
7.4 . Other Therapeutic Use of Medicinal Product  
During the reporting period, one (1) prospective non-interventional Phase IV study LPI011 (The MiMAC 
Study) has been ongoing in Canada and is presented in the table 5 above.

7.5 . New Safety Data Related to Fixed Combination Therapies  
There was no new safety data related to the combination therapy of mifepristone and misoprostol arising 
from the clinical study sponsored by Linepharma International Limited with this combination therapy 
(phase III study LP010, completed). 
 
8. Findings from Non-Interventional Studies  
 
Not applicable. The sponsor was not aware of other non-interventional studies conducted with 
mifepristone during the reporting period. 
 
9. Information from Other Clinical Trials and Sources  
 
9.1 . Other clinical trials 
No relevant safety information for mifepristone was obtained from other clinical trials or studies during 
the reporting period. 
 
9.2 . Medication errors 
 
MIFEPRISTONE 
Interval period data 
For the reporting purposes, the following PTs under the hierarchy of High-Level Group Terms (HGLT) 
Medication errors and other product use errors and issues were reviewed: Circumstance or information 
capable of leading to medication error, Inappropriate schedule of product administration, Intercepted 
product prescribing error, Product storage error, Product use in unapproved indication, Recalled product 
administered. 
During the reporting interval, there were nineteen (19) events of medication errors related to the use of 
mifepristone, which represents 3.42 % of the total number of events (n=555). 
 
Cumulative period data 
Cumulatively, the following PTs under the hierarchy of High-Level Group Terms (HGLT) Medication errors 
and other product use errors and issues were reviewed: Circumstance or information capable of leading 
to medication error, Inappropriate schedule of product administration, Incorrect dose administered, 
Incorrect route of product administration, Intercepted product prescribing error, Labelled drug-food 
interaction medication error, Medication error, Product administration error, Product dose omission issue, 
Product storage error, Product use in unapproved indication, Recalled product administered.  
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Cumulatively there were seventy-three (73) events of medication errors related to the use of 
mifepristone, which represents 0.57 % of the total cumulative number of events (n=12,742).  
 
MISOPROSTOL 
Interval period data: 
For the reporting purposes, the following PTs under the hierarchy of High-Level Group Terms (HGLT) 
Medication errors and other product use errors and issues were reviewed: Circumstance or information 
capable of leading to medication error, Inappropriate schedule of product administration, Incorrect dose 
administered, Incorrect product administration duration, Incorrect route of product administration, 
Intercepted product prescribing error, Medication error, Product prescribing error, Product storage error, 
Product use in unapproved indication, Product use issue, Recalled product administered. 
During the reporting interval there were thirty-seven (42) events of medication errors related to the use 
of misoprostol, which represents 8.30 % of the total number of events (n=506). 

 
Cumulative period data 
Cumulatively, the following PTs under the hierarchy of High-Level Group Terms (HGLT) Medication errors 
and other product use errors and issues were reviewed: Circumstance or information capable of leading 
to medication error, Duplicate therapy error, Inappropriate schedule of product administration, Incorrect 
dose administered, Incorrect product administration duration, Incorrect route of product administration, 
Intercepted product prescribing error, Medication error, Product administration error, Product dispensing 
error, Product prescribing error, Product storage error, Product use in unapproved indication, Product use 
issue, Recalled product administered, Wrong dose, Wrong product administered, Wrong schedule.
Cumulatively, there were two hundred and eighteen (225) events of medication errors related to the use 
of misoprostol, which represents 1.81 % of the total cumulative number of events (n= 12,446).  
 
Medication errors reported during the reporting interval were not reported in combination with the PT of 
Off label. Medication errors distribution during the reporting interval is present in table 9 below. 
 
Table 9. Medication errors distribution for misoprostol and mifepristone during the reporting interval 

Reaction/event in MedDRA 
terminology Lowest Level Term (LLT) 

Reaction/event (PT) Misoprostol* Mifepristone*

Circumstance or information capable 
of leading to medication error 

Circumstance or information capable of 
leading to medication error

2 2

Inappropriate schedule of product 
administration

Inappropriate schedule of product 
administration

5 5

Drug dose administration interval too 
short 

Inappropriate schedule of product 
administration

4 4

Drug dose administration interval too 
long

Inappropriate schedule of product 
administration

3 2

Incorrect dose administered Incorrect dose administered 5 0
Drug administration duration too 
long

Incorrect product administration 
duration

1 0

Drug administration duration too 
short 

Incorrect product administration 
duration

1 0

Incorrect route of product 
administration

Incorrect route of product 
administration

2 0

Intercepted product prescribing error Intercepted product prescribing error 4 1
Product prescribing error Product prescribing error 1 0
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Product storage error temperature 
too low

Product storage error 1 1

Drug use for unapproved indication Product use in unapproved indication 8 8
Drug use in unapproved population Product use issue 1 0
Recalled product administered Recalled product administered 4 4

* Events reported in the non-valid case were not included 

10. Non-Clinical Data  
There were no major safety findings from non-clinical in vivo and in vitro studies, ongoing and/or 
completed during the period covered by this report. 
 
11. Literature  
A worldwide literature search for safety information was performed in the international journal Reactions 
Weekly and in PubMed database from 01 June 2021 to 31 May 2022.  
The search terms included: ‘mifepristone’ or ‘MS-2 STEP’ or ‘MIFEGYMISO’ without restrictions to human 
data.  
The article exclusion criteria included well established safety information outlined in the product’s 
reference safety documentation, overview/ letters to editor etc., which mentioned results of earlier 
published studies, clinical trials or studies with other principal IMP, with no new information regarding 
mifepristone use. 
 
11.1. New safety information 
During the reporting period of this PBRER, there were no literature articles identified related to the new 
safety information of MIFEGYMISO® in the approved and unapproved indications. 
 
11.2. Efficacy 
During the reporting period of this PBRER, there were one (1) literature article was identified related to the 
efficacy of MIFEGYMISO® in the approved and unapproved indications. 
Renner R, Ennis M, Guilbert E, Roy G, Barrett J, Second- and Third-Trimester Medical Abortion Providers and 
Services in 2019: Results from the Canadian Abortion Provider Survey, Journal of Obstetrics and 
Gynaecology Canada (2022), doi: https://doi.org/10.1016/j.jogc.2022.01.016. 
This study evaluated the impact of the implementation a mifepristone/misoprostol protocol (MIFE/MISO) 
on the induction-to-expulsion interval in the context of second- and third-trimester pregnancy termination 
or intrauterine fetal death (IUFD) compared with misoprostol alone (MISO), and the authors shared the 
experience of a Canadian tertiary hospital concerning the feasibility and safety of such a protocol. Ninety-
four patients were included in the MIFE/MISO group and 103 patients, in the MISO group. Median time to 
expulsion was significantly lower in the MIFE/MISO group than the MISO group (13.5 and 19.5 h 
respectively; P < 0.001). The total dose of misoprostol administered was significantly lower in the 
MIFE/MISO group than the MISO group, and adverse effects were reported in 60% and 82% of patient 
records, respectively (P < 0.001). Complication rates were similar between the two groups. The authors 
concluded that the MIFE/MISO protocol was highly effective for second- and third-trimester induction for 
pregnancy termination or IUFD, without increasing complication rates and with fewer reported adverse 
effects, its implementation was safe and feasible in a tertiary medical centre. 
 
Consolidated conclusion:  
The review of the published literature during the reporting period of this report did not reveal any new 
significant safety information. Based on the review of the published data, no further updates to the 
reference safety information are considered necessary at the current time. 
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12. Other Periodic Reports 
  
This report covers the reporting period 01 June 2021 to 31 May 2022 and there were no other periodic 
reports prepared during the reporting interval. 

13. Lack of Efficacy in Controlled Clinical Trials  

Not applicable since no serious adverse events of lack of efficacy were reported during the reporting period.  
 
14. Late-Breaking Information  
 
Since the DLP of this PBRER, no new information of potentially important safety and efficacy/effectiveness 
findings was received by Linepharma International Limited.  
 
15. Overview of Signals: New, Ongoing, or Closed  
 
There was 1 (one) closed signal of acute generalized exanthematous pustulosis (AGEP) in the 
reporting period. There were no new or ongoing signals in the reporting period. A summary 
tabulation of new, ongoing or closed signals for mifepristone and/or misoprostol is provided in 
the following Table 10. 
 
Table 10. Tabular summary of safety signals new, ongoing or closed during the reporting 
interval for mifepristone and misoprostol. 

Product Signal 
term 

Date
detected 

Status Date
closed

Source 
of the
signal

Reason for 
evaluation and
summary of key data 

Method of
signal 
evaluation 

Action
taken or 
planned 

Mifepristone AGEP Nov-
2017 

Closed 17Jun20
22 

Literatu
re case 
report 
(found 
in 
PSUSA)

Literature case report 
identified in the 
previous PBRER. 
Isolated case based on 
the literature article in 
2015, one new 
literature article was 
found in 2020, no  were 
found in safety 
database, but to be 
followed to identify 
other occurrences in 
next years.

Global safety
database and 
literature 
search 

Routine
pharmac
ovigilanc
e 

15.1. Method and sources screened for signal detection 
Linepharma International Limited has included in its safety database ICSRs associated with the use of 
mifepristone in the labelled and unlabelled indications, directly transmitted to Linepharma International 
Limited and/or transmitted by Health Authorities as well as all case reports identified in the worldwide 
literature in which the mifepristone/misoprostol marketed by Linepharma International Limited could be 
involved. 
The detection and evaluation of signals for mifepristone/misoprostol is based on the analysis of serious   and 
non-serious adverse reactions taking into account the nature, severity and frequency of ADRs received  from 
the post-marketing experience (including reports from healthcare professionals, consumers, health 
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authorities, scientific literature), as well as all adverse reactions received from non-interventional studies, 
other non-interventional solicited sources and from interventional clinical trials, for which causality with 
drug administration was not ruled out either by the investigator/reporter or the company. Reactions 
assessed as ‘unrelated’ by both the reporter and the  company were excluded.  Information obtained from 
the worldwide published sources for mifepristone/misoprostol during the reporting period was also 
reviewed for the purposes of signal detection. 
 
15.2. Overview of signals detected during the reporting period, under evaluation or with evaluation 
completed within the reporting period 
No new signals for mifepristone or misoprostol arose during the period of this PBRER. 
 
15.3. Ongoing signal 
There were no ongoing signals for neither mifepristone nor misoprostol during the reporting period of 
this PBRER. 
 
16. Signal and Risk Evaluation  
 
16.1  Summary of Safety Concerns  
The Risk Management Plan (RMP) remained unchanged during the reporting period.  The current version 
of the RMP is dated 27Aug2020 and contains the safety concerns listed in Table 11 below. 

Table 11. Summary of safety concerns regarding mifepristone and misoprostol 
Identified risk: Method failure

Infection  
Toxic shock syndrome 
 Cardiac disorders 

Potential risk: Inadvertent risk of pregnancy
Induced bronchial asthma 
Incorrect determination of gestational age 
Complication arising from the use in undiagnosed ectopic pregnancy 

Missing information: Pregnant and lactating subjects
Paediatric patients
Geriatric patients
Patients with Renal, Hepatic or Cardiac Impairment 
Off Label use 

16.2  Signal Evaluation  
One (1) signal of acute generalized exanthematous pustulosis (AGEP) was closed during the reporting 
period of 01 June 2021 to 31 May 2022. 

16.2.1  Closed and rejected/refuted signals 
For mifepristone, the signal acute generalized exanthematous pustulosis (AGEP) was closed during the 
reporting period of 01 June 2021 to 31 May 2022 with the approval of the new version of the European 
SmPC. Consequentially, the new version of the Canadian product monograph was proposed. On 
17Jun2022, this new Canadian product monograph has been approved..  
The variation IAin– C.I.3.a), implementing the outcome of the PRAC Assessment Report on the PSUR(s) for 
mifepristone (addition of a new adverse event “Acute generalised exanthematous pustulosis” in sections 
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4.8 on the European SmPC with frequency “Unknown”, and a warning on severe cutaneous adverse 
reactions in section 4.4.), ended on 17Jun2021 (change to the SmPC was implemented on 12May2021). 
Variation to update the local Australian labelling of PrMIFEGYMISO® combipack and Mifepristone 
Linepharma 200 mg in alignment with the RSI and SmPC changes was approved on 12Aug2021.  
Variation to update the local Canadian labelling of PrMIFEGYMISO® combipack in alignment with the RSI 
and European SmPC changes was approved on 17Jun2022. 
No cases involving events of acute generalised exanthematous pustulosis were reported in the 
Linepharma pharmacovigilance database since the product commercialization and during the reporting 
period. 
 

16.2.2 Closed signals categorised as important potential risks 
There were no (0) signals categorized as an important potential risk for MIFEGYMISO® during the 
reporting period of 01 June 2021 to 31 May 2022.  
 

16.2.3  Closed signals categorised as important identified risks 
There were no (0) signals categorized as an important identified risk for MIFEGYMISO® during the 
reporting period of 01 June 2021 to 31 May 2022.  
 

16.2.4 Closed signals that are potential risks not categorised as important 
There were no (0) signals evaluated as a potential risk and was not categorized as important for 
MIFEGYMISO® during the reporting period of 01 June 2021 to 31 May 2022.  
 

16.2.5 Closed signals that are identified risks not categorised as important 
There were no (0) signals evaluated as an identified risk and was not categorized as important for 
MIFEGYMISO® during the reporting period of 01 June 2021 to 31 May 2022.  
 

16.2.6.  Ongoing signals 
There were no (0) ongoing signals for MIFEGYMISO® (mifepristone or misoprostol) during the reporting 
period of 01 June 2021 to 31 May 2022.  
 
16.3 Evaluation of Risks and New Information  
16.3.1 New information on important identified risks 
a) Method failure 
During the reporting period, there were reported forty-eight (48) ICSRs (forty-seven (47) of them included 
both mifepristone and misoprostol) corresponding to the ninety-six (96) adverse events (AEs). The 
distribution of the type of method failure from these ICSRs is presented in Table 12. 
 
Table 12. Interval data on medical termination of pregnancy (MTOP) failures for mifepristone and 
misoprostol 

MedDRA PT (v 24.1) Abortion failures LLTs # of AEs 
mifepristone 

# of AEs 
misoprostol

Induced abortion failed Induced abortion failed 11 10* 
Abortion induced incomplete Abortion induced incomplete (reported 

retained products of conception) 
32 32* 

Abortion incomplete Not applicable 0 0
Retained products of 
conception

Not applicable 0 0

Evacuation of retained Not applicable 0 0
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products of conception

Drug ineffective The patients did not have any bleeding 4 4*
Treatment failure The patient had retained products of 

conception post MTOP that passed 
spontaneously

1 1*

*Events were reported in the same ICSR for Mifepristone and Misoprostol 
 
In addition, during the reporting period, four (4) non-valid cases with the PTs related to the method 
failure were identified (PTs reported included: Drug ineffective for unapproved indication (1), Abortion 
induced incomplete (2), Induced abortion failed (1)): 
 
Case 2022000335: Literature report information was retrieved on 07-Feb-2022 from published literature 
abstract: Vlad S, Boucoiran I, Imeah B, Roy St-Pierre E, Ferreira E. Mifepristone-Misoprostol Use for 
Second and Third Trimester Medical Termination of Pregnancy in a Canadian Tertiary Care Centre. J 
Obstet Gynaecol Can. 2022 Jan 31;S1701-2163(22)00011-1. DOI:10.1016/j.jogc.2021.12.010. Non-valid 
case (unspecified number of patients). Linepharma reference #NGR-CPK-22-000474 
Follow-up information was received on 09-Feb-2022 : complete literature article was obtained. Specific 
adverse reactions were listed but unable to identify individually. Non valid case. Linked cases included 
(same article): CA-LINE-2022000336, CA-LINE-2022000338. 
 
Case 2022000581: This spontaneous serious report was received on 03-Mar-2022 from a physician via the 
partner in Australia (MS Health reference 2022COML000120). LPI reference #NAP-CPK-22-000684. Non-
valid case. 
 
Case 2022000923: Literature report information was retrieved on 12-Apr-2022 from published literature 
article: Ennis M, Renner R, Guilbert E, Norman WV, Pymar H, Kean L et al. Provision of First-trimester 
Medication Abortion in 2019: Results from the Canadian Abortion Provider Survey. Contraception. 2022 
Mar 26:S0010-7824(22)00078-6. doi: 10.1016/j.contraception.2022.03.020. Non-valid cluster case 
(unspecified number of patients). Linepharma reference #NAP-CPK-22-001099. This cluster case involves 
unspecified number of female patients (unspecified age), included in the MIFE/MISO group of this 
retrospective study. 
 
Case 2022000283: This spontaneous serious non-valid report was received on 04-Feb-2022 from a 
physician via the partner in Australia (MS Health reference 2022COML000071). Linepharma reference 
#NAP-CPK-22-000443. 
Amendment was received on 18-Feb-2022: quality department confirmed that several packaging issues 
have occurred with Batch number LFK2020M and it was recalled from the market. 
 
Off label use encountered in ICSRs of failed MTOP 
There were 0 (no) off label use events reported during the reporting period. 
 

b) Infection and Toxic shock syndrome 
During the interval period, there were 0 (no) adverse events of toxic shock syndrome. 
During the interval period, there were reported 2 (two) events of ‘infection’ (reported in the same ICSR 
for both mifepristone and misoprostol), one (1) event of ‘Amniotic cavity infection’ (reported in the same ICSR 
for both mifepristone and misoprostol), and five (5) event of ‘Endometritis’ (four (4) were related to the 
use of mifepristone and misoprostol and related in four (4) ICSRs and one (1) was related to the use of 
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mifepristone only and reported in the separate ICSR). 

One (1) case 2022000335 that contained PT ‘Amniotic cavity infection’ was reported as non-valid and was 
identified in the published literature.  
 
c) Cardiac disorders 
- There were no events related to the SOC “Cardiac disorders’ reported for neither mifepristone nor 
misoprostol during the interval period. 
 
16.3.2 Potential risks 
a) Inadvertent risk of pregnancy 
During the reporting period, no new information was received regarding the potential risk of ‘inadvertent risk 
of pregnancy’. 
 
b) Induced bronchial asthma 
No new information regarding the potential risk of Induced bronchial asthma arose during the reporting 
period. 

c) Incorrect determination of gestational age 
During the reporting period, no new information was received regarding the potential risk of incorrect 
determination of gestational age. 
 
d) Complication arising from the use in undiagnosed ectopic pregnancy 
During the reporting period, no new information was received regarding the potential risk of complication 
arising from the use in undiagnosed ectopic pregnancy. 
 
16.3.3 Missing information 
a) Pregnant and lactating subjects 
Regarding breastfeeding, no new information was received during the reporting period regarding the 
exposure to mifepristone alone or misoprostol alone. 
For mifepristone and misoprostol, two (2) ICSRs were reported with the event ‘Exposure during pregnancy’ 
and two (2) ICSRs were reported with the event ‘Pregnancy test urine positive’. Additional two (2) ICSRs were 
reported with the event ‘Exposure during pregnancy’ related to the mifepristone use. Events ‘Exposure 
during pregnancy’ were associated with either ‘Refusal of treatment’ event or ‘Induced abortion failed’ 
event. 
 
b) Pediatric and Geriatric patients 
During the reporting interval, seven (7) ICSRs were reported where the product was administered to an 
adolescent  patient (< 18 years old).  Three (3) of them were related to both mifepristone and misoprostol 
(2021002075, 2022000390, 2022001408) and four (4) of them were related to the mifepristone only 
(2021001701, 2021001716, 2021002127, 2021002545). 
All the seven (7) ICSRs were spontaneously received from Australia as non-serious reports. The most common 
events were ‘vomiting’ (3) and ‘haemorrhage’ (3). 
 
During the reporting interval, there was one (1) report for patients in the post-menopausal age group (> 49 
years old). Case 2021001301 describes the use of misoprostol (unspecified trade name) tablets 
(unspecified time frame, dosage, route and indication) in a 70-year-old female patient. This serious case 
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was identified in Canada Vigilance Adverse Reactions Online database and was initially reported by an 
unspecified MAH (from literature, article reference not provided) to Health Canada. 
Cumulatively, among the three thousand nine hundred and eighty-eight (3,988) ICSRs with mifepristone 
and/or misoprostol, two hundred and twenty-nine (229) were reported for mifepristone in combipack 
presentation, one hundred and forty-four (144) ICSRs were reported for misoprostol in combipack 
presentation, and three thousand six hundred and forty-five (3,645) ICSRs were reported for mifepristone 
and misoprostol in combipack presentation. The age/ age group split per ingredient is presented in Table 
13 below. 
 
Table 13. Cumulative distribution of mifepristone and misoprostol use (together) in adolescent  patients 
and in post-menopausal ages 

ICSRs for adolescent  
patients (< 18 years old)

ICSRs for patients in post-
menopausal ages (> 49 years old) 

Mifepristone alone (total number of ICSRs is 
229) 

9 (3.93%) 0

Misoprostol alone (total number of ICSRs is 
144) 

2 (1.39%) 4 (2.77%) 

Mifepristone and misoprostol together
(total number of ICSRs is 3,988)

67 (1.84%) 2 (0.05%) 

c) Patients with Renal, Hepatic or Cardiac Impairment 
No new information regarding the missing information on Patients with Renal, Hepatic or 
Cardiac Impairment arose during the report period. 
 
d) Off Label use 
No events were coded for the PT of “Off label use”.  No new information regarding the missing 
information of Off label use arose during the report period. 
 
16.4 Characterization of risks 
16.4.1. Identified Risk 
Table 14. Identified risk: Method failure 

Method Failure
Medical abortion is aimed to terminate a pregnancy with no need for additional surgical procedure. We will define 
method failure as recourse to a surgical procedure, as result of a continuing pregnancy, incomplete expulsion, and 
the physician’s judgment or upon request from the woman.
Severity and nature of risk
Heavy prolonged bleeding 
Pivotal studies describe bleeding occurrence and specify that it is a cause of emergency visit (along with pain) of 
patient. 
Post-marketing experience described in literature reports that bleeding is an almost constant part of the procedure, 
whatever the prostaglandin analogue use and at any pregnancy term, although it is usually more abundant when 
pregnancy age increases. It can occur after mifepristone alone. When heavy, it usually reflects incomplete abortion 
that is observed in approximately 3 to 12 % of the cases, depending on the pregnancy age and the prostaglandin 
analogue used, and needs specific treatment. It can necessitate a blood transfusion in 0.1-0.2% of cases up to 49 
days last menstrual period (LMP) and around 0.5% in the second trimester. 
It can be prolonged for several days after prostaglandin analogue administration and sometimes leads to a decrease 
in haemoglobin levels. The average drop in haemoglobin is 0.7% (601) and most studies of medical abortion excluded 
women with a haemoglobin under 10g/dl. In the Australian phase IV safety study, heavy vaginal bleeding was 
reported by 3.2% of patients. 
Surgical intervention
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Pivotal studies (Middleton T et al., 2005, Winikoff B et al., 2008, Pena N et al., 2014) report occurrence of surgical 
intervent ion in 2.7 to 5.1% of patient, however there was no complication follow ing these intervent ions. 
In the Australian phase IV safety study, the occurrence of incomplete abortion requiring surgical intervention was 
4.2%. 

Post-marketing experience described in literature reports that fa ilure of t he medical abortion could lead to a surgical 
procedure w it h its associated risks of anaesthesia and of the technic used. Surgical termination complications are 
rare and include uterine perforation, cervical laceration, haemorrhage, incomplete removal and infection (Kulier, 
Cheng, Fekih, Hofmeyr, & Campana, 2001). 
Continuing 9.regnanc't. 

In case of fa ilure of the method, persisting pregnancy may occur. During pivotal studies cont inuing pregnancies were 
followed by surgical termination of pregnancy. 
In the Australian phase IV safety study, continuing pregnancy occurred with a frequency of 0.76% (Goldstone Pet 
al., 2017). 
Post-marketing experience described in literature reports t hat up to date there does not seem to be clear-cut foeta l 
malformations attributable to mifepristone or to prostaglandin analogues (Sitruk-Ware R et al., 2006), such possibility 
cannot be definitively ruled out and women should be adequately counselled in such a situation . 
In addition, misoprostol, through its smooth muscle contracting activity, could have effects on t he developing foetus 
and t here are several reports in the literature on t he occurrence of congenital defects in children born to mothers 
who had taken misoprostol to terminate pregnancy; this off-label use of misoprostol appears to have been a 
particular problem in Brazil, from where considerable evidence has accumulated on its possible teratogenic activity 
in humans (cited by Orioli et al, 2000; Paumgarten et al, 1995). Data would suggest a link between misoprostol and 
congenital malformations, based on a retrospective analysis of cases, and a prospective study based on Brazilian data 
suggested that misoprostol may increase the incidence of congenital anomalies, but t hat the magnitude of the 
increased risk is low (Schuler et al, 1999). 

Frequency 
During pivotal studies, method fai lure was reported between 2.7 and 5.1%. In the Austral ian phase IV safety study, 
method fa ilure was reported between 1.12% (gestational age< 35 days) and 5.69% (gestational age 57-63 days). 
From cumulative data to 31st March 2016, incidence(%) of method fa ilure by gestational ages is provided below: 

s 35 days 36-42 days 43-49 days 50-56 days 57-63 days Total 

1.1 2.6 4.8 5.6 5.7 4.2 

In literature, studies and post-marketing experience occurrence of treatment fa ilure is reported between 1.3 to 7 .5 
% in medical abortion. 
Background incidencel erevalence 
Surgical pregnancy termination has a lower rate of fa ilure than medical termination. Early vacuum aspirationfailure 
rate is estimated at up to 5% (Ashok PW et al.,2002). 
Risk groue or risk factors 
None identified. 

Potential mechanism 
Incomplete detachment of conceptus from uterine wall, insufficient uterine cont racti litv. 
Preventabilit y 

Information about the potential occurrence of method fa ilure, severe bleeding and continuing pregnancy are in the 
Product Monograph and the Patient Medication Information. 
Follow-up visit must take place within a period of 07 to 14 days after administration of mifepristone and misoprostol 
to verify by the appropriate means that expulsion has been completed and that vaginal bleeding has stopped. 
Persistent bleeding should be monitored closely for a decrease in haemoglobin concent ration, hematocrit and red 
blood cell count. 
If continuing pregnancy is suspected, a further ultrasound scan may be required to evaluate its viability. 
The Product Monograph states that prolonged heavy bleeding may be a sign of incomplete abortion or other 
complicat ions and prompt medical or surgical intervention may be needed and that t he patient should be informed 
not to t ravel far away from the prescribing centre as long as complete expulsion has not been recorded. Patient w ill 
receive precise instructions as to whom she should contact and where to go, in t he event of anv problems emerging, 
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particularly in the case of very heavy vaginal bleeding. 
Pot ent ial public health impact 

Practitioners should be properly trained to inform t heir patients on t his risk and on t he need for a follow up visit to 
be done. 
Evidence source 

Data to evaluate the r isk of method failure after the administration of mifepristone and misoprostol are derived 
from Australian phase IV safety study and analyses conducted of extensive review of literature published in English 
and in Chinese as well as non-Linepharma sponsored tria ls and reports from post-marketing setting. 
Regulat ory action taken 

Information relating to the method failure and its consequences has been included in the Product Monograph. 

Table 15. Identified risk: Infection, toxic shock syndrome 

lnfection1 Toxic shock syndrome 
Adverse event reports of infection, toxic shock syndrome are identified using a prespecified list of terms inMedDRA: 
SOC Infections and infestations. 
Seriousness and outcomes for risk 

No infection was reported du ring pivotal studies, however in literature studies and post-marketing experience infection 
in medical termination regard less of seriousness criteria occurs in 0.3-0.9% of cases (Shannon C et al., 2004). Serious 
infection after medical termination by mifepristone and buccal misoprostol occurs 0.06 per 1 000 (Fjerstad M et al., 
2009). Fatal toxic shock syndrome is described rarely in medical termination. 

Severi1Y and nature of risk 
Altogether, worldwide, 13 deaths from infection following medical abortion (8 in the United States, 7 from C. sordell ii 
and 1 from C. perfringens; 1 in Canada from C. sordellii; 2 in England & Wales, both from C. septicum; 1 in Portugal from 
C. sordell ii; 1 in Australia from Grp A Strep pyogenes) have been reported: 9 wit h vaginal misoprostol and no 
antibiotics, 1 with misoprostol route unknown and no antibiotics, 2 with buccal misoprostol and no antibiotics, and 1 
wit h vaginal misoprostol and doxycycl ine. For t he Australian case the relationship between her pregnancy termination 
and her death was uncertain and the events may have been coincidental. 
Clinicians shou ld be aware of t his potentially fata l complication. 

Freguency 
Infection in medical termination regardless of seriousness criteria occurs in 0.3-0.9% of cases (Shannon C etal., 
2004). 
In the Australian phase IV safety study, infection occurred in 0.2% of cases. From cumulative data to 31stMarch 
2016, incidence (%) of infection by gestational ages is provided below: 

$ 35 days 36-42 days 43-49 days 50-56 days 57-63 days Total 

0 0.1 0.3 0.2 0.3 0.2 

Serious infection after medical termination by mifepristone and buccal misoprostol occurs 0.06 per 1 OO0(Fjerstad M 
et al., 2009). 

Background incidencelerevalence 
Infection following termination occurs in less tha n 5% of cases regardless of the method. 
Risk group or risk fact ors 

A risk factor that has been discussed is the use of misoprostol via the vaginal route. 
All reported infection-related mortalities during first t rimester medical abortion in the United States andworldwide 
have used regimens t hat employed misoprostol vaginal route or did not use ant ibiotics at thetime of mifepristone 
ingestion (Trussell, Nucatola, Fierstad, & Lichtenberg, 2014) 
Pot ent ial mechanism 

Unknown 
Preventability 

Information about the potential occurrence of the event in presented in the Product Monograph (Warnings and 
Precautions) and information about t he possibility of infection occurring is included in the Patient Medication 
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Practitioners should be properly trained to inform their patients on this risk. 

Evidence source 

Data to evaluate the r isk of method failure after the administration of mifepristone and misoprostol are derived 
from Australian phase IV safety study and analyses conducted of extensive review of literature published in English 
and in Chinese as well as non Linepharma sponsored trials and reports from post- marketing setting. 

Regulatory action taken 
Information relating to t he method failure has been included in the ProductMonograph. 

Table 16. Identified risk: Cardiovascular events 

Cardiovascular events 

Adverse event reports of cardiovascular events are identified using a prespecified list of Standard MedDRA query: SOC 
Cardiac disorders 

Seriousness and outcomes for risk 
No cardiovascular event was reported during pivotal studies. 

Cardiovascular events reported w ith misoprostol use in a gynaecological indication, in literature studies and post 
marketing experience, include myocardial infraction, myocardial ischemia, sudden death, stroke and transient ischemic 

accident. Most of these events have a favourable outcome, but event w ith sequel or fatal outcome has also beer 
reported. If some occurred after a treatment including mifepristone and misoprostol, for most of them mifepristone 
administration was unknown 

Severi!¥ and nature of risk 
In a prospective study on 9 women evaluating cardio-vascular safety of 600 µg misoprostol administration via vagina 

route, none of evaluated parameters (cardiac frequency, arterial pressure, cardiac index ... ) for 4 days after the take 
were significantly modified (Ramsey 2000). 
An investigation on cardiovascular effect of misoprostol was performed by the French National Agency in 2013. Thii 

evaluation based on international literature search, French and international post-marketing reports (from 
commercial isation to December 2012) concludes in the existence of coronary and cerebral adverse reaction with t he 

use of misoprostol in medical termination of a pregnancy. 
Regarding mifepristone potential effect on cardiovascular system, non-clinical data, clinical data, post- marketine 

surveillance of adverse events and t he drug's action mechanism on t he adrenocortical pathway do not associate the 
product with typical proarrhythmic events that could indicate a QT/QTc interval 
prolongation. 

Freguency 

French National Agency estimated the incidence of cardiovascular events with the use of misoprostol at 2.7cases [0.3 
to 9.8) for 106 exposed women. 

In t he Austra lian phase IV safety study, from cumulative data to 31st March 2016, incidence(%) of cardiovascular 
event by gestational ages is provided below: 

s 35 days 36-42 days 43-49 days 50-56 days 57-63 days Total 

0 0.1 0.1 0.3 0.2 0.1 

Background incidencelprevalence 
There are no specific studies that evaluate prevalence of cardiovascular risks of fi rst t rimester pregnant women. Some 

case reports describe occurrence of myocardial infraction in t he fi rst trimester of pregnancy (Hutchison, Holden, & 
Lorimer, 1985 and Matana, Pavl in, Karlov ic, & Sepic, 1983) but no meta-analysis or large scale study has been done. 
In addition, first t rimester miscarriage has been linked to subsequent maternal ischemic heart disease(Oliver-Will iams, 

Heydon, Smit h, & Wood, 2013) and first t rimester bleeding w ithout miscarriage is 
associated w ith maternal cardiovascular morbidity (Lykke & Langhoff-Roos, 2012). 

Risk group or risk factors 
Vascular risks factors such as tobacco use, hypertension and heredity as well as a sur-exposure tomisoprostol. 

Pot ential mechanism 
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Coronary manifestations observed during medical termination of pregnancy could be explained by the existence of
vascular risks factors (tobacco use, hypertension, heredity…) and a sur-exposition to misoprostol related to the high 
dose (double posology) and the vaginal administration, this way leading to a doubling of AUC. 
PGE1 is not known to have coronary vasoconstrictive effects by coronary adverse events have been reported with
gemeprost (CervagemR) another synthetic analogue of the PGE1 used in medical termination of pregnancy. Warning 
and cardiovascular contraindications also exist for sulprostone (NaladorR) synthetic analogue of PGE2 for which 
coronary spasms and myocardic ischemia were reported.
However, for PGE1 and PGE2 there is no physiopathological explanation of this adverse reaction. Nevertheless, we can
note that sulprostone coronary accident have so far only be reported in women over 30years and/or with a tobacco use
above 10 cigarettes per day, spasms being favoured by chronic or recent tobacco use.
Preventability 
Product Monograph and Patient Medication Information (Warnings and Precautions) specifies that women with risk 
factors for cardiovascular disease (hypertension, diabetes or who are over the age of 35 and are heavy smokers) should
be treated with caution.
Product Monograph and Patient Medication Information (Warnings and Precautions) also specifies that 
treatment is not recommended, in women with cardiovascular disease.
Potential public health impact
Practitioners should be properly trained to inform their patients on this risk.
Evidence source 
Data to evaluate the risk of cardiovascular risks after the administration of mifepristone in sequential combination 
with misoprostol are derived from extensive literature search as well as worldwide post- marketing reports evaluated 
by the French National Agency. 
Regulatory action taken 
Information regarding cardiovascular risks has been included in the Product Monograph. 
Cardiac events assessed to misoprostol are monitored for the following 3 years on PRAC request in December 2020 

16.4.2. Potential risks 
The following are specified as potential risks for mifepristone use in sequential combination with 
misoprostol therapy in medical termination of a pregnancy: 
- Inadvertent risk of pregnancy 
- Induced bronchial asthma 
- Incorrect determination of gestational age 
- Complications arising from use in undiagnosed ectopic pregnancy 
 
Table 17. Potential risk: Inadvertent risk of pregnancy 
Seriousness and outcomes for risk 
There is a possibility for a pregnancy to occur between embryo expulsion and the resumption of menses. This could 
potentially expose the foetus to mifepristone and misoprostol and potentially lead to congenital malformation. If no 
such case has been reported during pivotal studies, this could potentially occur. 
Severity and nature of risk 
In literature studies and post-marketing experience, up to date there does not seem to be clear-cut foetal 
malformations attributable to mifepristone or to prostaglandin analogues (Sitruk-Ware R et al., 2006), such possibility 
cannot be definitively ruled out and women should be adequately counselled in such a situation. 
In addition, misoprostol, through its smooth muscle contracting activity, could have effects on the developing foetus 
and there are several reports in the literature on the occurrence of congenital defects in children born to mothers who 
had taken misoprostol to terminate pregnancy; this off-label use of misoprostol appears to have been a particular 
problem in Brazil, from where considerable evidence has accumulated on its possible teratogenic activity in humans 
(cited by Orioli et al, 2000; Paumgarten et al, 1995). Data would suggest a link between misoprostol and congenital 
malformations, based on a retrospective analysis of cases, and a prospective study based on Brazilian data suggested 
that misoprostol may increase the incidence of congenital anomalies, but that the magnitude of the increased risk is 
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low (Schuler et al, 1999).
Frequency
Frequency of such event is unknown. 
Background incidence/prevalence
After expulsion of embryo and before resumption of menses there is a possibility for women to be pregnant.
Risk group or risk factors
There is no specific risk factor, women who don’t take contraceptive precautions after medical termination of
pregnancy could be affected.
Potential mechanism
Medical termination of a pregnancy with mifepristone in sequential combination with misoprostol doesn’t have a 
contraceptive effect, as a consequence, women could be pregnant before the resumption of menses. 
Preventability 
Product Monograph and Patient Medication Information (Warnings and Precautions) recommend that conception is 
avoided during the next menstrual cycle and that reliable contraceptive precautions should therefore commence as 
early as possible after mifepristone administration. 
Potential public health impact
Practitioners should be properly trained to inform their patients on this risk.
Evidence source 
Data to evaluate the inadvertent risk of pregnancy after the administration of mifepristone and misoprostol are 
derived from analyses conducted of extensive review of literature published in English and in Chinese as well as non 
Linepharma International Limited sponsored trials and reports from post-marketing setting. 
Regulatory action taken
Information regarding inadvertent risk of pregnancy has been included in the Product Monograph.

Table 18. Potential risk: Induced bronchial asthma 
Induced bronchial asthma 
Reports of induced bronchial asthma are identified using a prespecified list of preferred terms in MedDRA version 
24.1 ‘Asthma’.
Seriousness and outcomes for risk 
Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid
treatments. This might be relevant in case of severe asthma inadequately controlled by oral or inhaled glucocorticoid. 
If no such cases occur during pivotal studies, in light of action mechanism bronchospasm may occur with some 
prostaglandins and prostaglandin analogues. The possibility should be borne in mind in patients with a history of 
asthma. 
Severity and nature of risk
Risk would be for asthma patient uncontrolled by their corticosteroid treatment to present a severe asthma reaction. 

Frequency
Frequency of such event is not known. 

Background incidence/prevalence 
An estimated 300 million people are affected by asthma worldwide and the burden is likely to rise substantially in the 
next few decades. Estimates of the prevalence of asthma range from 7% in France and Germany to 11% in the USA and 
15-18% in the United Kingdom. Approximately 20% of these patients have severe asthma, of which 20% is inadequately 
controlled. Patients with inadequately controlled severe persistent asthma are at a particularly high risk of 
exacerbations, hospitalization and death, and often have severely impaired quality of life (Peters, Ferguson, Deniz, & 
Reisner, 2006). 

Risk group or risk factors
Severe asthma uncontrolled by oral or inhaled glucocorticoïd. 
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Potential mechanism 
Due to antiglucocortico'id activity of mifepristone, t he efficacy of long-term corticosteroid therapy, including inhaled 
corticosteroids in asthma patients, may be decreased during t he 3 to 4 days following intake of mifepristone. 

Preventability 

Product Monograph and Patient Medication Information (Warnings and Precautions) specify that efficacy of long-

term corticosteroid t herapy including inhaled corticosteroid may be decrease and t hat therapy should be adjusted. It 
also specifies that bronchospasm may occur with some prostaglandins and prostaglandin analogues and that caution 
should be exercised in patients with a history of asthma 

Potential public health impact 
Practit ioners should be properly t ra ined to inform t heir asthmatic patients on this risk. 

Evidence source 
Data to evaluate t he inadvertent risk of induced bronchial asthma after the administration of mifepristone and 
misoprostol are derived from analyses conducted of extensive review of literature published in English and in Chinese 

as well as non Linepharma International Limited sponsored trials and reports from post-marketing setting. 

Regulatory action taken 
Information regarding induced bronchia l asthma has been included in t he Product Monograph. 

Table 19. Potential risk: Incorrect determination of gestational age 

Incorrect determination of gestational age 
Reports of incorrect determination of the gestational are identified using a prespecified list of preferred terms in 
MedDRA version 24.1 'Inappropriate schedule of drug administration'. 

Seriousness and outcomes for risk 
The efficacy of the combination of mifepristone and misoprostol has been demonstrated to slightly decrease w ith the 
gestational age. The 3 pivotal studies presented in t he Product Monograph showed a mean efficacy rate of 97.4% at s 
49 days of gestation, 96.2% between 50 and 56 days of gestation, and 95.6% between 56 and 63 days of gestation. 
An underestimation of t he gestational age could lead to decreased efficacy of the treatment and an increase in 

incidence or seriousness of adverse reactions. 

Severity and nature of risk 
Ultrasonography is the most reliable way to evaluate the gestational age, but is not always available to physicians, who 
t hen have to rely on other methods of determining the gestational age. An underest imation of the gestational age 

could lead to decreased efficacy of the t reatment and an increase in incidence or seriousness of adverse reactions. The 
risks of ongoing pregnancy, incomplete expulsion o r need for surgical procedures increase as t he efficacy of the 

t reatment decreases. Overestimation of t he gestational age does not represent a risk. 

Frequency 
Frequency of such event is not known. 

Risk group or risk factors 

Women w ith irregular menstrual cycles; 
Women living in remote areas o r not having access to hospitals are more at risk of not having access to 

ult rasonography; 
Large- or small-for-gestational-age fetus; 

Women w ith large uterus, fibroids o r thickened endometrium. 

Potential mechanism 

The efficacy of the combination of mifepristone and misoprostol has been demonstrated to sl ightly decrease with 

t he gestational age. 
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Preventability 

Gestational age should be evaluated using an effective method, preferably by ultrasound (vaginal o r pelvic). In the event 
where ultrasonography faci lities are not available, gestational age should be determined using another method as per 
cl inical practice and pregnancy termination guidelines, such as rel iable menstrual dating combined wit h clinical 
examination and/or HCG levels. 
Overestimation of the gestational age does not represent a risk. 

Potential public health impact 

Practitioners should be properly trained to inform their patients on this risk. 

Evidence source 

Data to evaluate the risks associated with an incorrect determination of gestational age are derived from analyses 
conducted of extensive review of literature published in English and in Chinese, as well as non Linepha rma 
International Limited sponsored trials, reports from post-marketing setting, cl inical expert reports and clinical practice 
guidelines. 
Regulatory action taken 

Information regarding gestational age determination with different methods has been included in the Product 
Monograph, in line with current cl inical practice guidelines. 

Table 20. Potential risk: Complications arising from use during an undiagnosed ectopic pregnancy 

Complications arising from use during an undiagnosed ectopic pregnancy 

Reports of use during an ectopic pregnancy are identified using a prespecified list of preferred terms in 
MedDRA version 24.1 'Ectopic pregnancy', 'Ruptured ectopic pregnancy'. 

Seriousness and outcomes for risk 

Mifepristone does not appear effective for terminating an ectopic pregnancy; therefore, its use during an ectopic 
pregnancy can result in an ongoing non-viable pregnancy, and an increased risk of ruptured ectopic pregnancy and 
internal bleeding, which may lead to hypovolemic shock and death. 

Severity and nature of risk 

Mifepristone does not appear effective for terminating an ectopic pregnancy; therefore, its use during an ectopic 
pregnancy can result in an ongoing ectopic pregnancy, and an increased risk of ruptured ectopic pregnancy. 

Frequency 
Frequency of use of Mifegymiso during an ectopic pregnancy is not known. Ectopic pregnancy is an uncommon event, 
occurring in 1.5-2% of pregnancies, wit h an even lower incidence in unplanned pregnancies. 

Risk group or risk factors 

The risk of ectopic pregnancy increases with age and number of sexual partners, history of ectopic pregnancy,pelvic 
infection, infertility, cigarette smoking, prior caesarean section, pelvic or tubal surgery, prior tubal damage, Chlamydia 
trachomatis infection. 

Potential mechanism 

Mifepristone does not appear to have an effect on tubular motility. If an ectopic pregnancy is not detected, it can 
result in a method failure. 

Preventability 

Clinical examination includ ing physical exam, and if ectopic pregnancy is suspected, ultrasonography, measurement of 
serum ~-hCG levels, and/or serum progesterone levels. M ifegymiso if not effective interminating an ectopic pregnancy; 
complete pregnancy termination should be confirmed during the follow-up visit. 

Potential public health impact 

Practit ioners should be properly t rained to inform t heir patients on this risk. Women should be told to seek medical 
advice promptly if t hey experience symptoms t hat may indicate ectopic pregnancy, such as severe and intensifying 
abdominal pain, particularly if it is one-sided. Complete pregnancy termination should be confirmed during the 
follow-up visit. 
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Evidence source
Data to evaluate the risks associated with the use during an ectopic pregnancy are derived from analyses conducted 
of extensive review of literature published in English and in Chinese, as well as non Linepharma International Limited 
sponsored trials, reports from post-marketing setting, clinical expert reports and clinical practice guidelines  

Regulatory action taken
Information regarding the need to exclude an ectopic pregnancy has been included in the Product Monograph in line 
with the current clinical practice guidelines, as well as the need for a follow-up visit to confirm the termination of 
pregnancy. 

16.5 Effectiveness of risk minimization 
Risk minimization activities consisted of routine risk minimization measures. 
There was no additional risk minimization activity for mifepristone and misoprostol. The 
measure of effectiveness is based on the number of cases. 
 
17. Benefit Evaluation  
 
17.1 Important Baseline Efficacy/Effectiveness Information  
Mifepristone /misoprostol is indicated for medical termination of a developing intra-uterine pregnancy 
with a gestational age up to 63 days as measured from the first day of the Last Menstrual Period (LMP) in 
a presumed 28-day cycle.  
 
Mifepristone  
Mifepristone is an orally active antiprogestogen which acts by competing with progesterone for receptor 
binding. It also possesses anti-glucocorticoid and antiandrogenic activity. It is devoid of estrogenic, 
antiestrogenic, mineralocorticoid and anti-mineralocorticoid properties. Its ability to block the action of 
progesterone on the pregnant uterus provides a medical approach to termination of early pregnancy. In 
normally menstruating women, the effect of mifepristone depends on the timing of administration. When 
administered in the first half of the luteal phase, menstrual induction occurs independently of luteolysis; 
mifepristone administration during the mid-luteal phase produced bleeding within a few days in most 
women but there was a second bleed at the time of expected menses in about two-thirds. The first episode 
of bleeding occurred in the presence of elevated progesterone and estrogen concentrations. 
Administration during the late luteal phase resulted in bleeding within 1 to 3 days, shortening the luteal 
phase of the treatment cycle and lengthening of the subsequent follicular phase. Administration on the 
first 3 days of the menstrual cycle had no effect on cycle length but when given in the late follicular phase, 
mifepristone prolonged the follicular phase by preventing the development of a normal luteinizing 
hormone (LH) surge and delaying the new surge for about 15 days.  
In the first trimester of pregnancy, mifepristone induced uterine activity in virtually all women 36 and 48 
hours after administration and increased the sensitivity of myometrium to exogenous prostaglandins (PG). 

increase in uterine activity was not: thus, mechanisms other than an increase in decidual PG production 
contribute to the abortifacient effect of mifepristone. Mifepristone administration also resulted in cervical 
ripening in pregnant women.  
 
Misoprostol  
Misoprostol is a synthetic analogue of prostaglandin E1 (PGE1). At the recommended dosages, misoprostol 
induces contractions of the smooth muscle fibers in the myometrium and relaxation of the uterine cervix. 
The uterotonic properties of misoprostol should facilitate cervical opening and evacuation of intrauterine 
content.  
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In the event of an early termination of pregnancy, the combination of misoprostol used in a sequential 
regimen after mifepristone leads to an increase in the success rate and accelerates the expulsion of the 
conceptus. Among other effects, misoprostol inhibits the acid gastric secretion and increases the digestive 
peristalsis. 
Uterine contractility following administration of misoprostol via the buccal route was investigated with an 
intrauterine pressure transducer in women seeking term ination of pregnancy. Results indicated that the 
average time to onset of increased tone and first uterine contraction were 41.2 and 67.1 minutes, 
respectively. Sustained uterine activity was observed on average after 90.0 minutes and peak uterine 
activity after 264.0 minutes. 

17.2 Newly Identified Information on Efficacy and Effectiveness 
No new information on efficacy and effectiveness in authorized indication was identified during the 
reporting interval. 

17.3 Characterisation of Benefits 
As there is no new re levant benefit data and no change in the risk profile, the benefits are identica l to those 
reported in section 17.1. 

18. Integrated Benefit-Risk Analysis for Approved Indications 

18.1 Benefit-Risk Context - Medical Need and Important Alternatives 
M ifepristone/ misoprostol is indicated for medical termination of a developing intra-uterine pregnancy with 
a gestationa l age up to 63 days as measured from the first day of the LMP in a presumed 28-day cycle. 
Medical termination of developing intrauterine pregnancy, up to 63 days of gestation constitutes the main 
indication of mifepristone. Available data from the Canadian Institute for Health Information on induced 
abortion (CIHI, 2020- published on 17 March 2022) indicates that 74,155 (seventy-four thousand one 
hundred and fifty-five) were reported by Canadian hospitals and clinic in 2020 and deta ils are provided in 
the tables 20 and 21 below (note: some abortions not included, for example, most medical abortions in 
primary care settings* ). 
For information it was around 94,030 abortions per year for the previously available data issued from CIHI 
in 2019. 

Table 21. Number of induced abortions reported in Canada in 2020, by province/territory of hospital or 
clinic and age group 

Number of induced abortions Number of induced abortions 
Ae.e e.roup (vears) reported bv hospitals reported bv clinics Total 
S17 545 384 1,514 
18-24 4,713 5,161 16,171 
25-29 3,718 8,147 17,308 
30-34 3,089 7,233 14,962 
35+ 2,750 7,807 15,407 
Unknown 6,994 23,614 8,793 
Total 21,809 52,346 74,155 

NOTES: * In recent years, medical abortions have become more accessible in primary care sett ings (e.g., nurse 
practitioner and physician offices, community and public health clinics), and most of these are not included in t he 
data tables. Therefore, volumes reported underestimate the true number of induced abortions in Canada. 

• t Detailed age breakdowns are not available from Ontario cl inics for patients younger than age 25. Data for 
the affected age categories is presented in the age group "unknown (S24)" for t he Ontario row. For the pan-
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Canadian Total reported row, Ontario clinic cases for patients younger than 25 are included in the "unknown" 
category. 

• Table includes induced abortions performed in a hospital or in a clinic providing abortion services in Canada 
(numbers are presented by the province/territory in which t he abortion was performed). Quebec induced 
abortions with an unknown location (0.12% of Quebec cases) are grouped under "cl inic." 

• As of 2020, the total abortion volumes for Ontario are derived using a more accurate methodology. The impact 
of the revised methodology on previously reported historical volumes for Ontario is a reduction of 
approximately 1%. 

Table 22. Number and percentage distribution of induced abortions reported by Canadian hospitals 
(excluding Quebec) in 2020, by gestational age 

Number of induced abortions Percentage of induced abortions 
Gestational age (weeks) reported by hospitals reported by hospitals 

S8 4,725 31.9% 

9-12 4,002 27.0% 

13-16 1,278 8.6% 

17-20 749 5.1% 

21+ 652 4.4% 

Unknown 3,409 23.0% 

Total 14,815 100.0% 

18.2 Benefit-Risk Analysis Evaluation 
During the period covered by this report, no modificat ion of the efficacy of mifepristone / misoprostol has 
been shown. During the period covered by this report, no new safety concerns were identified. 
Safety data collected for mifepristone/misoprostol from spontaneous reporting and identified from the 
literature did not high light any new safety issues. At the end of the period, all the risks w ere included in the 
product information. 
The risk-benefit profi le of mifepristone / misoprostol remains favourable. 

19. Conclusions and Actions 

Data relating to the benefit-risk profi le of M IFEGYMISO® received in the reporting period 01 June 2021 to 
31 May 2022 have been reviewed and placed in a cumu lative context. 

Based on the review of data received during the reporting period, no amendments of the reference 
information due to safety concerns are considered necessary at this time. A close monitoring will be 
continued in the framework of routine pharmacovigilance activities. 

There were no new potential risks identified in association with MIFEGYM ISO® during the reporting period . 
As such, the benefit/risk profi le of MIFEGYMISO® for approved indication continues to be favourable. 

20. Appendices 
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INDICATION

In Europe:

Medical termination of a developing intra-uterine pregnancy in sequential combination with a 
prostaglandin analogue up to 63 days of amenorrhea.

In Australia:

Mifepristone Linepharma 200 mg tablet is indicated in females of childbearing age for:

Preparation for the action of registered prostaglandin analogues that are indicated for the 
termination of pregnancy for medical reasons beyond the first trimester. 

In Mexico:

During the first trimester of pregnancy for:

unavoidable abortion in case of fetal death in utero.

when the mother has serious health problems with live embryo.

obstetric management of nonviable pregnancies.

During the second trimester of pregnancy for:

late abortion in case of fetal death.

late abortion unavoidable.

premature rupture of membranes.

infection with corioamniotis.

partial dilatation with exposure of membranes.

In Canada:

Mifegymiso (mifepristone tablet/misoprostol tablets) is indicated for medical termination of a 
developing intra-uterine pregnancy with a gestational age up to 63 days as measured from the 
first day of the Last Menstrual Period (LMP) in a presumed 28-day cycle.

In Colombia:

Medical termination of intrauterine pregnancy up to 63 days of amenorrhea, followed by 
misoprostol after 36 or 48 hours, for the following specific circumstances declared by the 
Constitutional Court: 

When continuing pregnancy constitutes a danger for the certified
by a physician,

When a severe malformation of the fetus lead to unviable life, certified by a physician,

PrMIFEGYMISO® (mifepristone and misoprostol)
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When the pregnancy is the consequence of a behavior, duly denounced, such as a carnal 
relation or a non-consented sexual act, abusive, or an artificial insemination or a transfer 
of fertilized ovum, or an incest. 
 
 

In Bolivia:

Medical termination of intrauterine pregnancy up to 63 days of amenorrhea, followed by 
misoprostol after 36 or 48 hours, for the following specific circumstances declared by the 
Constitutional Court: 

When continuing pregnancy constitutes a danger for the certified
by a physician,

When a severe malformation of the fetus lead to unviable life, certified by a physician,

When the pregnancy is the consequence of a behavior, duly denounced, such as a carnal 
relation or a non-consented sexual act, abusive, or an artificial insemination or a transfer 
of fertilized ovum, or an incest. 

In Chile:

MifeAprofa is indicated, in a regimen with misoprostol, for the medical interruption of
intrauterine pregnancy up to 70 days of gestation.

In Mongolia:

Mifepristone Linepharma 200 mg tablet is indicated in females of childbearing age for:
Preparation for the action of registered prostaglandin analogues that are indicated for the 
termination of pregnancy for medical reasons beyond the first trimester.

POSOLOGY (DOSING) AND METHOD OF ADMINISTRATION

For termination of pregnancy, Mifepristone Linepharma 200 mg tablet and prostaglandins can 
only be prescribed and administered in accordance with countries national laws and 
regulations. 

In Europe:

The method of administration is 200 mg of mifepristone in a single oral dose, followed 36 to 
48 hours later by the administration of the prostaglandin analogue gemeprost 1 mg per 
vaginam.

The dose of 200 mg should not be exceeded.

In Australia:

The method of administration is as follows:

PrMIFEGYMISO® (mifepristone and misoprostol)
PERIODIC BENEFIT RISK EVALUATION REPORT 

Appendix 1a. Reference information 01 June 2021-31 May 2022Document 6

• 

• mother's life or health, 

• 
• 



Confidential CCSI Mifepristone Linepharma  V07 4/14 

200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later by 
the scheduled prostaglandin analogue administration, which will be repeated as often as 
indicated.

In Mexico:

The method of administration is 200 mg of mifepristone in a single oral dose, followed 36 to 
48 hours later by the administration of the prostaglandin analogue (800 mcg misoprostol, 
buccal route).

In Canada:

200 mg of mifepristone (1 tablet) should be taken orally, followed 24 to 48 hours (1 to 2 days) 
later by the administration of misoprostol.

In Colombia:

The method of administration is 200 mg of mifepristone in a single oral dose, followed 36 to 
48 hours later by the administration of the prostaglandin analogue gemeprost 1 mg per 
vaginam.

The dose of 200 mg should not be exceeded.

In Bolivia:

The method of administration is 200 mg of mifepristone in a single oral dose followed by an
administration of misoprostol 24 hours later.

In Chile:

The dosage regimen for MifeAprofa and misoprostol is: MifeAprofa 200 mg orally +
misoprostol 800 mcg buccally Day one: administration of 200 mg tablet of MifeAprofa is 
taken in a single oral dose.
Day two or three: misoprostol administration (minimum interval of 24 hours between 
MifeAprofa and misoprostol). Four 200 mcg tablets (total dose 800 mcg) of misoprostol 
are taken by mouth. 

Instruct the patient to place two 200 mcg misoprostol tablets in each cheek bag (the area 
between the cheek and gums) for 30 minutes and then swallow the remains with water or 
other liquid.

In Mongolia:

The method of administration is as follows: 
200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later by 
the scheduled prostaglandin analogue administration, which will be repeated as often as 
indicated. 
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No studies have been conducted on the effect of food intake on the absorption of 
mifepristone. It is recommended that Mifepristone Linepharma should not be taken within 2 
hours of a meal.

CONTRAINDICATIONS

This product should never be prescribed in the following situations:

known hypersensitivity to the active substance or to any of the excipients;

chronic adrenal failure;

asthma uncontrolled by therapy;

inherited porphyria;

suspected ectopic pregnancy; 

contraindication to the prostaglandin analogue selected;

intrauterine device (IUD) in place;

concurrent long term systemic corticosteroid therapy

haemorrhagic disorders or using concurrent anticoagulation therapy

pregnancy not confirmed by an ultrasound or biological test;

have an unconfirmed gestational age.

SPECIAL WARNINGS AND SPECIAL PRECAUTIONS OF USE

A study has investigated the pharmacokinetics, the safety and the tolerability of Mifepristone 
200 mg in women participants with moderate hepatic impairment versus healthy women
participants with normal hepatic function. The results on the total plasma concentrations data
concluded that no lack of efficacy or changes in the safety profile were likely. However, the 
possible consequences of moderate hepatic impairment on the unbound fraction could not be 
determined.

In the absence of specific studies, Mifepristone Linepharma is not recommended in patients 
with:

Renal failure,

Malnutrition

Severe hepatic impairment

This method requires the involvement of the woman who should be informed of the 
requirements of the method:

The necessity to combine treatment with prostaglandin to be administered at a second 
visit. 
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The need for a follow up visit (3rd visit) within 14 to 21 days after intake of Mifepristone
Linepharma in order to check for complete expulsion. 

The non-negligible risk of failure of the method which may require termination by another 
method.

In the case of a pregnancy occurring with an intra-uterine device in situ, this device must be 
removed before administration of Mifepristone Linepharma.

The expulsion may take place before prostaglandin administration (in about 3% of cases).
This does not preclude the control visit in order to check for the complete expulsion and the
uterine vacuity.

The risks related to the method must be taken into account and explained to the woman:

Failures:

The non-negligible risk of failure, which occurs in up to 7.6% of the cases, makes the control
visit mandatory in order to check that the expulsion is completed.

In rare case of non-complete expulsion, a surgical revision may be necessary.

The efficacy of the method decreases with parity, and consequently increasing age of the 
woman.

Bleeding:

The patient must be informed of the occurrence of prolonged vaginal bleeding (an average of 
10 to 16 days after Mifepristone Linepharma intake) which may be heavy. Bleeding occurs in 
almost all cases and is not in any way proof of complete expulsion. 

The patient should be informed not to travel far away from the prescribing center as long as 
complete expulsion has not been recorded. She will receive precise instructions as to whom 
she should contact and where to go, in the event of any problems emerging, particularly in the 
case of very heavy vaginal bleeding. 

A follow-up visit must take place within a period of 14 to 21 days after administration of 
mifepristone to verify by the appropriate means (clinical examination, ultrasound scan, and
beta-hCG measurement) that expulsion has been completed and that vaginal bleeding has 
stopped. In case of persistent bleeding (even light) beyond the control visit, its disappearance 
should be checked within a few days.

If an ongoing pregnancy is suspected, a further ultrasound scan may be required to evaluate 
its viability.

Persistence of vaginal bleeding at this point could signify incomplete abortion, or an 
unnoticed extra-uterine pregnancy, and appropriate treatment should be considered.

In the event of an ongoing pregnancy diagnosed after the control visit, termination by another 
method will be proposed to the woman. 

Since heavy bleeding requiring haemostatic curettage occurs in up to 5 % of the cases during 
the medical method of pregnancy termination, special care should be given to patients with 
haemostatic disorders with hypocoagulability, or with anaemia. The decision to use the 
medical or the surgical method should be decided with specialised consultants according to 
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the type of haemostatic disorder and the level of anaemia. Patients with severe anemia were 
excluded from clinical trials and administration of mifepristone in these patients is not 
recommended.

Infection:

Very rare cases of fatal toxic shock caused by Clostridium sordellii endometritis presenting 
without fever or other obvious symptoms of infection, have been reported after medical 
abortion with the use of 200mg mifepristone followed by non authorised vaginal 
administration of misoprostol tablets for oral use. Clinicians should be aware of this 
potentially fatal complication.

In all instances:

The use of Mifepristone Linepharma requires rhesus determination and hence the prevention 
of rhesus allo-immunisation as well as other general measures taken usually during any 
termination of pregnancy.

During clinical trials, pregnancies occurred between embryo expulsion and the resumption of 
menses.

To avoid potential exposure of a subsequent pregnancy to mifepristone, it is recommended
that conception be avoided during the next menstrual cycle. Reliable contraceptive 
precautions should therefore commence as early as possible after mifepristone administration.

In case of suspected acute adrenal failure, dexamethasone administration is recommended. 1
mg of dexamethasone antagonises a dose of 400 mg of mifepristone. 

Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 
to 4 days following intake of Mifepristone Linepharma. Therapy should be adjusted. 

A decrease of the efficacy of the method can theoretically occur due to the antiprostaglandin 
properties of non-steroidal anti-inflammatory drugs (NSAIDs) including aspirin (acetyl 
salicylic acid). Limited evidence suggests that co-administration of NSAIDs on the day of 
prostaglandin administration does not adversely influence the effects of mifepristone or the 
prostaglandin on cervical ripening or uterine contractility and does not reduce the clinical 
efficacy of medical termination of pregnancy.

INTERACTIONS WITH OTHER MEDICAMENTS AND OTHER 
FORMS OF ADMINISTRATION

The pharmacokinetic study performed with the Cytochrome P450 3A4 (CYP3A4) inhibitor 
itraconazole reported a moderate drug-drug interaction with an increase in plasma 
concentrations of mifepristone and its metabolites.
The pharmacokinetic study performed with the Cytochrome P450 3A4 (CYP3A4) inducer 
rifampicin reported a strong drug-drug interaction leading to a significant reduction in plasma 
concentrations of mifepristone and its metabolites.

On the basis of these data, similar drug-drug interactions are possible with other CYP3A4 
inhibitors (such as ketoconazole, erythromycin and grapefruit juice) or CYP3A4 inducers 
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(such as certain anticonvulsants as phenytoin, 
phenobarbital, carbamazepine).

Due to the slow elimination of mifepristone from the body, and as observed in the two 
pharmacokinetic studies mentioned above, such interaction may be observed for a prolonged 
period after its administration. Therefore, caution should be exercised when mifepristone is 
administered with drugs that are CYP3A4 substrates and have narrow therapeutic range, 
including some agents used during general anaesthesia.

A decrease of the efficacy of the method can theoretically occur due to the antiprostaglandin
properties of non-steroidal anti-inflammatory drugs (NSAIDs) including aspirin (acetyl 
salicylic acid). Some evidence suggests that co-administration of NSAIDs on the day of 
prostaglandin administration does not adversely influence the effects of mifepristone or the 
prostaglandin on cervical ripening or uterine contractility and does not reduce the clinical 
efficacy of medical termination of pregnancy.

USE IN PREGNANCY

In animals, the abortifacient effect of mifepristone precludes the proper assessment of any
teratogenic effect of the molecule. 

With sub abortive doses, isolated cases of malformations observed in rabbits, but not in rats or 
mice were too few to be considered significant, or attributable to mifepristone. 

In humans, the few reported cases of malformations do not allow a causality assessment for 
mifepristone alone or associated to prostaglandin. Therefore, data is too limited to determine 
whether the molecule is a human teratogen.

Consequently:

Patient should be informed that due to the risk of failure of the medical method of 
pregnancy termination and to the unknown risk to the fetus, the control visit is mandatory.

Should a failure of the method be diagnosed at the control visit (viable ongoing
pregnancy), and should the patient still agree, pregnancy termination should be completed
by another method.

Should the patient wish to continue with her pregnancy, the available data is too limited to 
justify a systematic termination of an exposed pregnancy. In that event, careful ultra-
sonographic monitoring of the pregnancy should be carried out.

USE DURING LACTATION

Mifepristone is a lipophilic compound and may theoretically be excreted in the mother's 
breast milk. However, limited data is available. Consequently, Mifepristone Linepharma use 
should be avoided during breast-feeding. 
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FERTILITY

Mifepristone inhibited oestrus cycling in rats at doses below the clinical dose in a 3-week 
study. This was reversed over the following 2-3 weeks and no subsequent effects on 
reproductive performance were found.

No human data on the effect of active substance mifepristone on fertility are available.

PAEDIATRIC POPULATION

No data are available for women under 18 years.

EFFECTS ON ABILITY TO DRIVE VEHICLES AND OPERATE 
MACHINERY

No studies on the effect on the ability to drive and use machines have been performed. 

UNDESIRABLE EFFECTS

The adverse events reported with mifepristone, classified according to frequency and system 
organ class, are summarized in the following table:

MedDRA Adverse events (frequency)
System Organ 
Class

Very 
common
> 1/10

Common 
> 1/100 to
< 1/10

Uncommon
> 1/1000 to
< 1/100

Rare
> 1/10000 to < 1/1000 
and very rare
(< 1/10000)*

Not Known

Infections and 
infestations

Infection Toxic shock syndrome

Neoplasms 
benign, 
malignant and 
unspecified

Elevated alpha-feto 
protein 
Elevated
carcinoembryogenic 
antigen 

Blood and 
lymphatic 
system 
disorders

Thrombotic 
thrombocytopenic 
purpura 
Thrombocytopenia  
Induced systemic lupus 
erythematous
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MedDRA Adverse events (frequency)
System Organ 
Class

Very 
common
> 1/10

Common 
> 1/100 to
< 1/10

Uncommon
> 1/1000 to
< 1/100

Rare
> 1/10000 to < 1/1000 
and very rare
(< 1/10000)*

Not Known

Psychiatric 
disorders

Mania

Nervous system 
disorders

Headache
Dizziness

Epilepsy
Neurogenic tinnitus

Eye disorders Ophtalmoplegia

Cardiac 
disorders

Myocardial infarction 
Induced Adam-Stokes 
syndrome
Arrhythmia

Vascular 
disorders

Hot flush
Hypotension
(0.25%)

Superficial 
thrombophlebitis

Respiratory, 
thoracic and
mediastinal 
disorders

Bronchospasm  Induced 
bronchial asthma

Gastrointestinal 
disorders

Nausea 
Vomiting 
Diarrhea  
Gastric 
discomfort  
Abdominal 
pain

Cramping light 
or moderate

Gastric bleeding

Hepatobiliary 
disorders

Abnormal liver
function tests
Hepatic failure 
Hepatorenal failure

Skin and
subcutaneous 
tissue disorders

Skin rash / 
pruritus

Urticarial reaction
Toxic epidermal
necrolysis
Erythema nodosum
Angioedema

Acute 
generealised
exanthemaous 
pustulosis

Musculoskeletal 
and connective 
tissue disorders

Limb spasm

Renal and 
urinary 
disorders

Renal failure

Pregnancy, 
puerperium 
and perinatal 
conditions

Very 
common 
uterine 
contractions 
or cramping 
(10 to 45%) 
in the hours 
following 
prostaglandin 
intake.

Heavy bleeding 
occurs in about 
5% of the cases 
and may require 
haemostatic 
curettage in up 
to 1.4% of the 
cases

Hydatiform mole 
Ectopic pregnancy 
Amniotic band
syndrome 
Gestational 
trophoblastic tumor 
Uteroplacental
apoplexy
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MedDRA Adverse events (frequency)
System Organ 
Class

Very 
common
> 1/10

Common 
> 1/100 to
< 1/10

Uncommon
> 1/1000 to
< 1/100

Rare
> 1/10000 to < 1/1000 
and very rare
(< 1/10000)*

Not Known

Reproductive 
system and 
breast
disorders

Vaginal 
bleeding
Uterine 
spasm

Prolonged post-
abortion 
bleeding
Spotting
Severe 
hemorrhage 
Endometritis 
Breast 
tenderness
Heavy bleeding

Hemorragic 
shock    
Salpingitis

Bilateral adnexal mass
Intrauterine adhesion  
Ovarian cyst rupture 
Breast abscess 
Hematosalpynx Uterine 
rupture

General 
disorders and
administration 
site conditions

Fatigue
Chill / fever

Fainting Anaphylaxis
Periorbital edema
Malaise 
Vagal symptoms

* Including occasional case reports

-Post-marketing experience for first trimester termination of pregnancy indicates that death 
can occur as a result of medical termination of pregnancy (although this is a very rare
outcome, <1 in 100,000). The reported deaths were due to sepsis (fatal toxic shock syndrome) 
associated with Clostridium sordellii, which also occurs in association with childbirth and 
spontaneous termination. The symptoms of Clostridium sordellii infection are sometimes not 
the usual symptoms of sepsis. Therefore, the possibility of sepsis should be considered in all 
women who present with nausea, vomiting, or diarrhoea and weakness, with or without 
abdominal pain following mifepristone/prostaglandin use. These symptoms, even without a 
fever, may indicate Clostridium sordellii infection. Strong consideration should be given to 
obtaining a complete blood count in these patients. Significant leukocytosis with a marked left 
shift and haemo-concentration may be indicative of sepsis. Practitioners should consider 
immediately initiating treatment with antibiotics that includes coverage of anaerobic bacteria 
such as Clostridium sordellii. No causal relationship between mifepristone and prostaglandin 
use and an increased risk of infection or death has been established. Clostridium sordellii and 
other infections such as Streptococcus and other bacteria have also been reported very rarely
following childbirth (vaginal delivery and caesarian section), and in other gynaecologic and 
non-gynaecolgic conditions. Reviews have estimated overall serious infection rates after 
medical abortion at less than 1%. 

-Bleeding is an almost constant part of the procedure, whatever the prostaglandin used, and at 
any pregnancy term although it is usually more abundant when pregnancy age increases. It 
can occur after mifepristone alone. When heavy, it often reflects incomplete abortion leading 
to a surgical procedure in approximately 5 percent of the cases. It can necessitate a blood 
transfusion in 0.5 to 1 percent of the cases.
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OVERDOSE

No case of overdose has been reported. 
In the event of massive ingestion signs of adrenal failure might occur. Signs of acute
intoxication may require specialist treatment including the administration of dexamethasone.

PHARMACOLOGICAL PROPERTIES

Pharmacodynamic Properties

Pharmacotherapeutic group:  Other Sex Hormone and Modulator of the Reproductive 
function/ Antiprogestogen. ATC code: GO3XB01

Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition
with progesterone at the progesterone receptors.

At doses ranging from 3 to 10 mg/kg orally, it inhibits the action of endogenous or exogenous 
progesterone in different animal species (rat, mouse, rabbit and monkey). This action is 
manifested in the form of pregnancy termination in rodents. 

In patient at doses of greater than or equal to 1 mg/kg, mifepristone antagonises the 
endometrial and myometrial effects of progesterone. During pregnancy it sensitises the 
myometrium to the contraction inducing action of prostaglandins. During the first trimester, 
pre-treatment with mifepristone allows the dilatation and opening of the cervix uteri. While 
clinical data have demonstrated that mifepristone facilitates dilatation of the cervix, no data is 
available to indicate that this results in a lowering of the rate of early or late complications to 
the dilatation procedure.

In the event of an early termination of pregnancy, the combination of a prostaglandin
analogue used in a sequential regimen after mifepristone leads to an increase in the success
rate and accelerates the expulsion of the conceptus.

In clinical trials, according to the prostaglandin used and the time of application, the results 
vary slightly. 

When 1 mg vaginal gemeprost following 200 mg mifepristone is used, the efficacy rate in 
pregnancies 57 to 63 DA is 92.4% (95% confidence interval: 89.6 94.7%)

Failures are due to either incomplete abortion or to persisting pregnancy: in practical terms,
whatever their nature, failure necessitate a surgical procedure (vacuum aspiration or dilatation 
and curettage).

Mifepristone binds to the glucocorticoid receptor. In animals at doses of 10 to 25 mg/kg it 
inhibits the action of dexamethasone. In man the antiglucocorticoid action is manifested at a 
dose equal to or greater than 4.5 mg/kg by a compensatory elevation of ACTH and cortisol. 
Glucocorticoid bioactivity (GBA) may be depressed for several days following a single 
administration of 200 mg mifepristone for termination of pregnancy. The clinical implications
of this are unclear, however vomiting and nausea may be increased in susceptible women. 

Mifepristone also has some anti-androgenic activity. In toxicological studies in rats and 
monkeys up to a duration of 6 months, mifepristone produced effects related to its 
antihormonal (antiprogesterone, antiglucocorticoid and antiandrogenic) activity.
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Pharmacokinetics

Absorption

After oral administration of a single dose of 200 mg, mifepristone is rapidly absorbed. The 
peak concentration of 2.3 to 2.7 mg/L is reached after 0.75 hours (mean of 49 subjects). The 
half-life of mifepristone is 36.5 to 38.3 hours.

Mifepristone shows non-linear pharmacokinetics. Following the distribution phase, the
elimination is at first slow, with a half-life of approximately 12 to 72 hours, and then the 
concentration is more rapidly reduced with a half-life of 18 hours. With radio-receptor 
analysis, the final half-life is shown to be up to 90 hours, including all mifepristone 
metabolites that can bind to progesterone receptors.

After administration of low doses of mifepristone (20 mg orally or intravenously), the 
absolute bioavailability is 69%.

Distribution

In plasma, mifepristone is 99% bound to plasma proteins: albumin and principally alpha-1-
acid glycoprotein (AAG), to which binding is saturable. Due to this specific binding, the 
volume of distribution and plasma clearance of mifepristone are inversely proportional to the 
plasma concentration of AAG.

Metabolism/elimination

N mono- and di-demethylation and terminal hydroxylation of the 17-propynyl chain are 
primary metabolic pathways of hepatic oxidative metabolism. Metabolites are detectable in 
plasma 1 hour after ingestion of mifepristone. Plasma AUC for the dominant metabolite, 
monodemethylated mifepristone, is approximately double that of the unchanged mifepristone
at the clinical dose, and this metabolite retains significant affinity for the progesterone 
receptor. The other metabolites also display some progesterone receptor affinity 
(approximately 10 to 15% that of mifepristone). The metabolites may contribute to the
pharmacological effects of mifepristone.

In vitro CYP3A4 appears as the isoenzyme primarily responsible for mifepristone 
demethylation and hydroxylation in human liver microsomes. CYP3A4 substrates 
progesterone and midazolam inhibited metabolite formation by up to 77%. Other isoenzymes 
(CYP1A2, CYP2C9, CYP2C19, CYP2D6, CYP2E1) had apparently no action on
mifepristone metabolism.

After administration of 600 mg radiolabeled mifepristone, 10% of the total radioactivity was 
recovered in urine and 90% in faeces.
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Clinical trials

In clinical trials the results vary slightly according to the prostaglandin analogue used and the 
time of application.  Failures are due to either incomplete abortion or to persisting pregnancy: 
in practical terms, whatever their nature, failure necessitates a surgical procedure (vacuum 
aspiration or dilatation and curettage).

Preclinical safety data

In toxicological studies in rats and monkeys up to a duration of 6 months, mifepristone
produced effects related to its antihormonal (antiprogesterone, antiglucocorticoid and 
antiandrogenic) activity. 

In reproduction toxicology studies, mifepristone acts as a potent abortifacient. No teratogenic 
effect of mifepristone was observed in rats and mice surviving foetal exposure. In rabbits 
surviving foetal exposure, however, isolated cases of severe abnormalities occurred (cranial 
vault, brain and spinal cord). The number of foetal anomalies was not statistically significant 
and no dose-effect was observed. In monkeys, the number of foetuses surviving the 
abortifacient action of mifepristone was insufficient for a conclusive assessment.

Genotoxicity
Mifepristone has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; gene conversion in yeast; unscheduled DNA synthesis in HeLa cells; and for 
clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone marrow 
micronucleus test). No evidence of genotoxicity was observed.

Carcinogenicity
No long-term animal carcinogenicity studies have been conducted with mifepristone. Based 
on the negative genotoxicity results, findings in general repeat-dose toxicity studies and 
considering the pattern of clinical use, mifepristone is not predicted to pose a particular
carcinogenic risk.
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INDICATION

In France:

Medical termination of early pregnancy of less than 49 days of amenorrhea, in

combination with mifepristone.

Preparation of the cervix for surgical termination of pregnancy in the first trimester.

In Australia:

MS-2 Step (mifepristone tablet/misoprostol tablets) is indicated in females of childbearing age 
for the medical termination of a developing intrauterine pregnancy, up to 63 days of gestation. 
It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed 
by ultrasound. In the event that an ultrasound is not possible, extra caution should be 
exercised. 

In Canada:

Mifegymiso (mifepristone tablet/misoprostol tablets) is indicated for medical termination of a 
developing intra-uterine pregnancy with a gestational age up to 63 days as measured from the
first day of the Last Menstrual Period (LMP) in a presumed 28-day cycle.

In Chile:

MisoAprofa ® is indicated in women of childbearing age for the medical termination of a 
developing intrauterine pregnancy in sequential combination with a 200 mg tablet of
mifepristone, up to 49 days gestation.

In Mongolia:

GyMiso® is indicated in females of childbearing age for the medical termination of a
developing intrauterine pregnancy in sequential combination with a mifepristone 200 mg
tablet, up to 49 days of gestation.

POSOLOGY (DOSING) AND METHOD OF ADMINISTRATION

In France:

GyMiso T is dedicated to oral route only and should not be administered through 
any other route.

Medical termination of early pregnancy of less than 49 days of amenorrhea, in 
combination with mifepristone.
Gymiso must be administered 36 to 48 hours after the oral intake of mifepristone.
Gymiso dosage is of 400 micrograms, i.e. 2 tablets in a single intake, orally.
Preparation of the cervix for surgical termination of pregnancy in the first trimester.
Gymiso should be administered 3 to 4 hours before surgical termination.
Gymiso dosage is of 400 micrograms, i.e. 2 tablets in a single intake, orally.
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In Australia:

800 micrograms of misoprostol (4 tablets, each tablet containing 200 micrograms) buccally, 
i.e: kept between the cheek and the gum for 30 minutes before any fragments being 
swallowed with water.

In Canada:

800 mcg of misoprostol (4 tablets, each tablet containing 200 mcg) should be taken in a single
intake by buccal route (kept between the cheek and the gum for 30 minutes before any 
remaining fragments are swallowed with water).

In Chile:

MisoAprofa ® should be administered between 36 and 48 hours after oral intake of 
mifepristone.
The dose of MisoAprofa ® is 800 micrograms, i.e. 4 tablets in a single intake, orally or, if 
preferred, two doses of 400 micrograms, i.e. two tablets administered orally followed two 
hours later by two other tablets. MisoAprofa® tablets can be taken by mouth, that is, they are 
kept between the cheek and gum for 30 minutes before any fragment is ingested with water. A
repeated dose of misoprostol may be offered after 1-7 days if the abortion has not occurred.

In Mongolia:

GyMiso® must be administered 36 to 48 hours after the oral intake of mifepristone.
GyMiso® dosage is 800 micrograms, i.e. 4 tablets in a single intake, orally, or if preferred 
taken as two doses of 400 micrograms, i.e. two tablets taken orally followed two hours later 
by another two tablets. GyMiso® tablets may be taken buccally i.e: kept between the cheek 
and the gum for 30 minutes before any fragments being swallowed with water.
A repeat dose of misoprostol may be offered after 1-7 days if abortion has not occurred.

There are no data available on the effect of food intake on the absorption of misoprostol.
Misoprostol should be taken 2 hours before or 2 hours after a meal. 

No dosage adjustment of misoprostol is necessary with renal or hepatic insufficiency when
administered at the recommended doses.

CONTRAINDICATIONS

This product should never be prescribed in the following situations:

Known hypersensitivity to misoprostol (or any prostaglandin) or to any of the excipients

Suspected ectopic pregnancy

Pregnancy not confirmed biologically or by ultrasonography

Intrauterine device (IUD) in place

Have an unconfirmed gestational age

Contraindication to the use of mifepristone (not applicable in France for one indication).
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SPECIAL WARNINGS AND SPECIAL PRECAUTIONS OF USE

Medical termination of early pregnancy of less than 49 days (France, Chile and Mongolia)
or 63 days (Australia and Canada) of amenorrhea, in combination with mifepristone.

Misoprostol should not be administered if an intrauterine contraceptive device is present: it 
should be removed first.

Because of its abortive properties, Gymiso should not be used by a woman with a viable 
pregnancy and who intends to carry that pregnancy to term. 

This method requires the involvement of the woman who should be informed of the necessity 
to take both mifepristone and GyMiso® in sequence according to instructions and the need 
for follow up visit. On discharge from the treatment centre all women should be provided 
with appropriate medications as necessary and be fully counselled regarding the likely signs
and symptoms she may experience (e.g. heavy vaginal bleeding) and have direct access to the 
treatment centre by telephone or local access 

The expulsion may take place before GyMiso® administration (in about 3% of cases). This 
does not preclude the need for follow-up to confirm complete expulsion. 

The use of Gymiso requires rhesus determination and hence the prevention of rhesus allo-
immunisation. 

The following risks related to the medical method must be taken into account and explained to 
the woman: 

Failures:

The non-negligible risk of failure, which occurs in up to 7% of cases prior to 63 days 
gestation, and in up to 1 % of cases after oral administration prior to 49 days of amenorrhea,
makes follow up mandatory (within 14 to 21 days after intake of mifepristone) in order to 
check that the expulsion is completed. Up to 63 days about 1% women will have continuing 
pregnancies, the rest needing curettage for other reasons. 
Exposure of the fetus to misoprostol or mifepristone increases the risk of developing Moebius 
syndrome and/or an amniotic band syndrome and/or central nervous system anomalies (see 
section 4.6). A second termination of pregnancy procedure shall be considered. In case of 
continuation of the pregnancy close monitoring by ultrasound scan must be performed in 
specialized centres.

Bleeding:

The patient must be informed of the occurrence of prolonged vaginal bleeding (an average of 
10 to 16 days after mifepristone) which may be heavy. Bleeding occurs in almost all cases and 
is not in any way proof of complete expulsion. Persistent bleeding can be the consequence of 
incomplete expulsion. Bleeding can be large enough to necessitate a blood transfusion, in up 
to 0.2 % of cases up to 63 days gestation and to lead to a significant decrease in haemoglobin 
levels.
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Since heavy bleeding requiring haemostatic curettage occurs in up to 5 % of cases during the 
medical method of pregnancy termination, special care should be given to patients with 
haemostatic disorders with hypocoagulability, or with anaemia. The decision to use the 
medical or the surgical method should be decided with specialised consultants according to 
the type of haemostatic disorder and the level of anaemia.

Follow-up must take place within a period of 14 to 21 days after administration of 
mifepristone to verify by the appropriate means (clinical examination, ultrasound scan, or 
beta-hCG measurement) that expulsion has been completed and that vaginal bleeding has
stopped. In case of persistent bleeding (even light) beyond this follow-up, the disappearance 
of bleeding should be checked within a few days. 

Persistence of vaginal bleeding at this point could signify incomplete abortion, or an 
unnoticed extra-uterine pregnancy, and appropriate treatment should be considered. In the
event of an ongoing pregnancy diagnosed after follow-up, a further ultrasound scan may be 
required to evaluate its viability. A termination by another method will be offered to the 
woman. 

Cardiovascular risk:

Serious cardiovascular accidents potentially fatal (myocardial infarction and/or spasm of the 
coronary arteries and / or cerebrovascular accident) have been reported following 
administration of prostaglandins, including misoprostol, in particular at high doses. Risk 
factors
taken in consideration.

Infection :

Serious cases (including fatal cases) of toxic choc syndrome and septic choc following 
infection by atypical bacteria (Clostridium sordellii and perfringens, Klebsiella pneumoniae, 
group A Streptococcus) have been reported with the medical abortion, performed with 
unauthorised vaginal administration of misoprostol tablets dedicated to oral use and can be 
potentially life threatening. If you have symptoms occurring more than 24 hours after taking
misoprostol of ongoing abdominal pain, or feeling unwell, or feeling weak, with or without a 
fever you should contact your doctor without delay.

Patients should be advised of their immediate return to fertility after mifepristone and
misoprostol administration. To avoid the potential exposure of a subsequent pregnancy to 
mifepristone and misoprostol, it is recommended that conception be avoided during the next
menstrual cycle. Reliable contraceptive methods should therefore commence as early as 
possible.

Patients with suspected acute adrenal failure were excluded from trials and therefore should 
be treated with caution. If treatment with mifepristone and misoprostol is required, therapy 
should be adjusted. The safety and efficacy have not been studied in women suffering from 
malnutrition. 

The safety and efficacy have not been studied in women suffering from hepatic failure.
The safety and efficacy have not been studied in women suffering from renal failure. 
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Cases of skin rash following misoprostol administration were reported by patients in clinical 
trials. Angioedema of the face, lips, tongue, and/or larynx, including cases of anaphylaxis
have been reported in post-market surveillance with the use of mifepristone and misoprostol,
including angioedema occurring within an hour of misoprostol intake. Angioedema associated
with upper airway swelling may be life threatening. If the tongue, hypopharynx, or larynx has 
been involved, appropriate therapy and/or measures necessary to ensure a patent airway 
should be promptly provided.

Although no epileptic seizures have been reported with misoprostol, some have been reported 
with prostaglandins and other prostaglandin analogues, and therefore this possibility should 
be borne in mind in patients with a history of epilepsy. 

Bronchospasm may occur with some prostaglandins and prostaglandin analogues. The 
possibility should be borne in mind in patients with a history of asthma.

Preparation of the cervix for surgical termination of pregnancy in the first trimester.

In France:

Woman should be informed of the possibility of heavy vaginal bleeding following the intake 
of Gymiso.

Woman should also be informed of the possibility that the abortion will begin prior to 
surgery, although this risk is slight.

Given the possible risk of uterine rupture (although very rare during the first trimester of 
pregnancy), GyMiso should be used with caution in case of uterine fragility, especially in case 
of large multiparity or scar uterus.

As soon as misoprostol has been administered, the surgical procedure must be completed.

INTERACTIONS WITH OTHER MEDICAMENTS AND OTHER 
FORMS OF ADMINISTRATION

No drug interactions have been attributed to misoprostol in extensive clinical trials.

As a prostaglandin, Gymiso efficacy could be reduced when used in combination with non-
steroidal anti-inflammatory drugs: it is then preferable if necessary to prescribe paracetamol-
type analgesics.

The serum protein binding of misoprostol acid was not affected by indomethacin, ranitidine,
digoxin, phenylbutazone, warfarin, diazepam, methyldopa, propranolol, triamterene,
cimetidine, paracetamol, ibuprofen, chlorpropamide and hydrochlorothiazide. With salicylic
acid (300 microgram/mL), the protein binding of misoprostol was lowered from 84 to 52%
which is not considered clinically significant since the binding of misoprostol acid is not
extensive and its elimination half-life is very short.

In laboratory studies, misoprostol has no significant effect on the cytochrome P450 linked
hepatic mixed function oxidase system, and therefore should not affect the metabolism 
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oftheophylline, warfarin, benzodiazepines or other drugs normally metabolized by this 
system.
No drug interactions have been attributed to misoprostol in extensive clinical trials. As such,
other drugs would be unlikely to interfere with misoprostol s metabolism in either normal or
hepatically-impaired patients.

USE IN PREGNANCY

Failure of pregnancy termination (continuing pregnancy) Use in pregnancy has been 
associated with a 3-fold increased risk of birth defects/malformations for ongoing pregnancies 
exposed to mifepristone and misoprostol or misoprostol alone, compared to control group 
(about 2%). In particular, prenatal exposure to misoprostol has been associated with Moebius 
syndrome (congenital facial paralysis leading to hypomimia, troubles of sucking and 
deglutition and eye movements, with or without limb defects) and with amniotic band 
syndrome (limb deformities/ amputations, especially clubfoot, acheiria, olygodactyly, cleft 
palate inter alia), and central nervous system anomalies (cerebral and cranial anomalies such 
as anencephaly, hydrocephaly, cerebellar hypoplasia, neural tube defects). 

Women considering medical termination of pregnancy should be precisely counselled on the 
risks to their foetus if an abortion failure occurs and a second termination of pregnancy 
procedure is not desirable. 

As a consequence:

Women should be informed that because of the risk of failure to terminate pregnancy and
the risk to the fetus, a follow-up visit is mandatory

If a failure of the method is diagnosed at the control visit (ongoing pregnancy) and if the
patient still agrees, a second procedure of termination of pregnancy will be performed.

Should the patient wish to continue with her pregnancy, a careful ultrasound scan
monitoring of the pregnancy, with a special attention to the limbs and head, must be
established in a specialised centre.

USE DURING LACTATION

In absence of data on misoprostol concentration in the milk of breastfeeding mothers, this 
medicinal product should not be used in breastfeeding mothers.

Misoprostol is rapidly metabolized in the mother to misoprostol acid, which is biologically
active and is excreted in breast milk. GyMiso® should not be administered to breastfeeding
mothers because the excretion of misoprostol acid could cause undesirable effects such as
diarrhoea in breast feeding infants.

FERTILITY

During clinical trials, pregnancies occurred between embryo expulsion and the resumption of
menses. To avoid the potential exposure of a subsequent pregnancy to GyMiso®, it is
recommended that conception be avoided during the next menstrual cycle. Reliable
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contraceptive precautions should therefore commence as early as possible after administration
of GyMiso®.
In fertility studies in rats in which treated females were mated with treated males, increased
pre-implantation losses were observed with misoprostol at oral doses greater than 1
mg/kg/day (11 times the recommended human dose, on a mg/m2 basis). Post-implantation
loss was also increased at 10 mg/kg/day (114 times the recommended human dose, on a
mg/m2 basis).

PAEDIATRIC POPULATION

Limited data are available for use of misoprostol in women under 18 years of age. There is no
relevant use of misoprostol in the prepubertal paediatric population in the indication.

EFFECTS ON ABILITY TO DRIVE VEHICLES AND OPERATE 
MACHINERY

No studies on the effect on the ability to drive and use machines have been performed.          

UNDESIRABLE EFFECTS

The adverse events reported with misoprostol, classified according to frequency and system 
organ class, are summarized in the following table:

MedDRA Adverse events (frequency)
System Organ Class Very common

> 1/10
Common 
> 1/100 to
< 1/10

Uncommon
> 1/1000 to
< 1/100

Rare
> 1/10000 to < 1/1000 and 
very rare
(< 1/10000)*

Infections and infestations Infection Toxic shock syndrome

Neoplasms benign, 
malignant and unspecified

Elevatedalpha-feto protein 
Elevated 
carcinoembryogenic 
antigen 

Blood and lymphatic system 
disorders

Thrombotic 
thrombocytopenic purpura 
Thrombocytopenia 
Induced systemic lupus 
erythematous

Psychiatric disorders Mania

Nervous system disorders Headache
Dizziness

Epilepsy
Neurogenic tinnitus

Eye disorders Ophtalmoplegia

PrMIFEGYMISO® (mifepristone and misoprostol)
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MedDRA Adverse events (frequency)
System Organ Class Very common

> 1/10
Common 
> 1/100 to
< 1/10

Uncommon
> 1/1000 to
< 1/100

Rare
> 1/10000 to < 1/1000 and 
very rare
(< 1/10000)*

Cardiac disorders Myocardial infarction 
Induced Adam-Stokes 
syndrome
Arrhythmia

Vascular disorders Hot flush Superficial
thrombophlebitis
Hypotension

Respiratory, thoracic and
mediastinal disorders

Bronchospasm 
Induced bronchial asthma

Gastrointestinal disorders Nausea
Vomiting
Diarrhea  
Gastric discomfort 
Abdominal pain

Gastric bleeding

Hepatobiliary disorders Abnormal liver function 
tests
Hepatic failure Hepatorenal 
failure

Skin and subcutaneous 
tissue disorders

Skin rash 
Pruritus

Urticarial reaction
Toxic epidermal reacion

Musculoskeletal and 
connective tissue disorders

Limb spasm

Renal and urinary disorders Renal failure

Pregnancy, puerperium and 
perinatal conditions

foetal 
malformations

Hydatiform mole 
Ectopic pregnancy 
Amniotic band syndrome 
Gestational trophoblastic 
tumor 
Uteroplacental apoplexy

Reproductive system and 
breast disorders

Vaginal bleeding
Uterine spasm

Prolonged post-
abortion bleeding
Spotting
Severe hemorrhage 
Endometritis 
Breast tenderness
Heavy bleeding

Hemorragic shock    
Salpingitis

Bilateral adnexal mass
Intrauterine adhesion  
Ovarian cyst rupture Breast 
abscess Hematosalpynx 
Uterine rupture

General disorders and 
administration site 
conditions

Fatigue
Chill / fever

Fainting Anaphylaxis
Periorbital edema
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OVERDOSE

The toxic dose of misoprostol in humans has not been determined. Cumulative total daily
doses of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal
discomfort reported.
Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea,
abdominal pain, diarrhea, fever, palpitations, hypotension or bradycardia. Hypertension and
tachycardia have also been reported following overdoses. Overdose in pregnancy has resulted 
in uterine contractions with fetal death.
There is no specific antidote. Treatment should be symptomatic and supportive. Consider
administration of activated charcoal in the event of a potentially toxic ingestion. Activated
charcoal may reduce absorption of misoprostol if given within one or two hours after
ingestion. In patients who are not fully conscious or have impaired gag reflex, consideration
should be given to administering activated charcoal via a nasogastric tube, once the airway is
protected.

PHARMACOLOGICAL PROPERTIES

Pharmacodynamic Properties

Pharmacotherapeutic group: Other gynecological medicines - prostaglandins ATC code: 
G02AD Misoprostol is a synthetic analogue of prostaglandin E1.
At the recommended dosages, misoprostol induces contractions of the smooth muscle fibers 
in the myometrium and relaxation of the uterine cervix. The uterotonic properties of 
misoprostol should facilitate cervical opening and evacuation of intrauterine debris.

Pharmacodynamic studies in early pregnancy have found an increase in uterine tone around 8 
minutes after oral and 40 minutes after buccal misoprostol, with sustained contractions 
achieved by a mean of around 90 minutes and uterine activity peaking prior to 5 hours. 
Following oral administration uterine activity rises earlier than other routes but is lower 
overall. Pretreatment with mifepristone has previously been shown to increase uterine 
contractility in response to misoprostol

Pharmacokinetics

Absorption

When administered orally, misoprostol is rapidly absorbed and metabolized.

Peak concentrations around 1.1 ng/mL were reached about 15 minutes after a 400-microgram
dose in the fasting state. Plasma concentrations of its main degradation metabolite, 
misoprostol acid, reach their peak of 2 - 2.5 ng/mL after a 2 microgram/kg oral dose within 
approximately 30 minutes and rapidly decline thereafter. As a result, uterine contractility 
increases and then plateaus after about one hour. Absorption is almost complete, measured at
levels between 64 - 73% from urinary data. While not compared directly with oral 
administration, buccal administration has been found to result in peak concentrations 
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comparable to those following vaginal administration, which have been found in turn to be 
lower and later than those for oral administration.

Distribution

Serum protein binding of labeled misoprostol acid was studied in man and was similar in
young (81-88%) and elderly (81-89%) subjects. Accumulation in erythrocytes was not seen.

Metabolism/elimination

Metabolism of misoprostol to misoprostol acid is rapid with no intact misoprostol found in
plasma consistent with an in vitro half-life of 6.4 minutes for de-esterification of misoprostol
in human plasma at 37ºC. Elimination of misoprostol and its metabolites is also rapid with a
plasma elimination half-life of 35 minutes.
The liver is the primary site of metabolism and between 1-4% of misoprostol acid is excreted
in the urine.
Misoprostol has no known drug interactions. No induction of the hepatic cytochrome P-450
enzyme system has been observed.

Clinical trials

Clinical efficacy of early medical abortion is defined as complete abortion without surgical
intervention, regardless of the reason for the intervention, which may include continuing
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman s
request.
A study of 966 patients with pregnancies up to 63 DA, randomized to 200 mg mifepristone
followed 24-36 hours later by 800 micrograms of misoprostol orally or buccally, reported
efficacy rates of 91.3% for the oral and 96.2% for the buccal group (RR 0.95, 95%CI 0.92-
0.98, p=0.003). When patients at 43-49 days gestation were considered, efficacy rates were
not significantly different according to route of administration, 94.7% for the oral and 96.4%
for the buccal group. This study allowed a repeat dose of misoprostol if abortion had not
occurred by 7 to 14 days.
Clinical trials have reported efficacy rates varying from 89-98% with oral misoprostol in
doses of 400 to 800 micrograms 24-48 hours after mifepristone. Varying results are likely due 
in part to varying follow up and intervention practices. Some studies reported higher
efficacies when a repeat dose of misoprostol was offered at a varying time interval (1-14
days) after the first dose.
For patients up to 49 days gestation clinical trials have consistently reported efficacy rates of
at least 93% using 800 micrograms misoprostol orally in single or divided doses or 800
micrograms buccally 24-48 hours after 200 mg mifepristone, when a follow up dose could be
used.
Most studies that have reported mifepristone and oral misoprostol regimens in women after 49
days gestation have found significantly lower efficacy rates at later gestations, often less than 
90%; for this reason, oral misoprostol should not be used in medical abortion regimens after 
49 days gestation. Such a decline has not been observed using buccal misoprostol to 63 days.
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Preclinical safety data

Genotoxicity
Misoprostol has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian
cells; and for clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone 
marrow micronucleus test). No evidence of genotoxicity was observed.

Carcinogenicity
The potential carcinogenicity of misoprostol has been evaluated in both mice and rats. There
was no evidence of an effect of misoprostol on tumor occurrence or incidence in rats,
receiving oral doses up to 2.4 mg/kg/day for 24 months. Similarly, there was no effect of
misoprostol on tumour occurrence or incidence in mice receiving oral doses up to 16
mg/kg/day for 21 months. These doses are at least 27 times the recommended human dose, on 
a mg/m2 body surface area basis.
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Soc Meddra / Pt

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 2 5 31 0 13 2 65 2 2 0 8 0 6 0 14 9 141

Abortion infected 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Amniotic cavity
infection

0 0 0 0 0 0 0 0 1 1 0 0 0 0 0 0 1 1

Bacterial infection 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Bacterial vaginosis 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 2
Bronchitis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Candida infection 0 0 0 0 0 0 0 6 0 0 0 0 0 0 0 0 0 6
Chlamydial
infection

0 1 0 0 0 1 0 0 0 0 0 0 0 1 0 0 0 3

Cystitis 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Endometritis 0 0 5 11 0 0 0 1 0 0 0 3 0 0 0 2 5 17
Genital herpes 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Infection 0 0 0 9 0 0 2 40 0 0 0 4 0 0 0 9 2 62
Influenza 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3
Laryngitis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Lower respiratory
tract infection

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Nasopharyngitis 0 0 0 0 0 5 0 0 0 0 0 0 0 3 0 0 0 8
Ovarian abscess 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Pelvic inflammatory
disease

0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 1

Sepsis 0 0 0 6 0 0 0 0 0 0 0 0 0 0 0 0 0 6
Septic shock 0 0 0 1 0 0 0 0 1 1 0 1 0 0 0 0 1 3
Tonsillitis 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Toxic shock
syndrome

0 0 0 1 0 0 0 1 0 0 0 0 0 0 0 0 0 2

Urinary tract
infection

0 0 0 2 0 0 0 9 0 0 0 0 0 0 0 1 0 12

Uterine infection 0 0 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 4
Vaginal infection 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Viral infection 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 0 0 1 0 0 0 5 0 0 0 1 0 1 0 1 0 9
Anaemia 0 0 0 1 0 0 0 5 0 0 0 0 0 0 0 1 0 7
Blood loss anaemia 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 0 0 1

Lymphadenopathy 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 0 0 8 0 0 0 2 0 0 0 0 0 0 0 1 0 11
Drug
hypersensitivity

0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Hypersensitivity 0 0 0 7 0 0 0 2 0 0 0 0 0 0 0 1 0 10
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
0 3 0 0 1 20 0 0 0 0 0 0 0 0 0 0 1 23

Decreased appetite 0 0 0 0 0 11 0 0 0 0 0 0 0 0 0 0 0 11

Dehydration 0 2 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 5
Food craving 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Hypophagia 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Hypovolaemia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Iron deficiency 0 1 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 2
Polydipsia 0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 8 0 0 0 12 0 15 0 0 0 0 0 1 0 0 0 36
Anxiety 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Autoscopy 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Confusional state 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Depressed mood 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Depression 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3
Depression suicidal 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Hallucination 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Insomnia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Irritability 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Libido increased 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Mood altered 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Nervousness 0 0 0 0 0 0 0 15 0 0 0 0 0 0 0 0 0 15
Nightmare 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Panic reaction 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Paranoia 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Blood and
lymphatic system

disorders (3)

Immune system
disorders (2)

Metabolism and
nutrition disorders

(7)

Psychiatric
disorders (16)

Solicited Serious
Listed

Solicited Non Serious
Unlisted

Solicited Non Serious
Listed

Total

Infections and
infestations (25)

Spontaneous Serious
Unlisted

Spontaneous Serious
Listed

Spontaneous Non
Serious Unlisted

Spontaneous Non
Serious Listed

Solicited Serious
Unlisted
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Suicidal ideation 0 4 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 4
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
Interval Cumulativ

e
1 15 1 11 12 124 2 138 0 0 0 2 0 20 0 14 16 324

Burning sensation 0 0 0 0 1 3 0 0 0 0 0 0 0 0 0 0 1 3
Consciousness
fluctuating

0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Disturbance in
attention

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Dysarthria 0 0 0 0 3 3 0 0 0 0 0 0 0 0 0 0 3 3
Dysgeusia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Dysstasia 0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2
Dystonia 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Headache 0 0 1 1 0 0 2 95 0 0 0 1 0 0 0 11 3 108
Hypoaesthesia 0 2 0 0 0 18 0 0 0 0 0 0 0 0 0 0 0 20
Lethargy 0 0 0 0 0 54 0 0 0 0 0 0 0 7 0 0 0 61
Loss of
consciousness

0 5 0 10 0 0 0 3 0 0 0 0 0 2 0 3 0 23

Migraine 0 0 0 0 0 7 0 0 0 0 0 0 0 2 0 0 0 9
Paraesthesia 0 2 0 0 1 19 0 0 0 0 0 0 0 3 0 0 1 24
Parosmia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Seizure 0 2 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 2
Sensory disturbance 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Sensory loss 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 0 0 2
Slow speech 0 0 0 0 2 2 0 0 0 0 0 0 0 0 0 0 2 2
Somnolence 0 0 0 0 3 9 0 0 0 0 0 0 0 4 0 0 3 13
Speech disorder 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Tonic convulsion 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Tremor 0 0 0 0 1 2 0 40 0 0 0 1 0 0 0 0 1 43
Unresponsive to
stimuli

1 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 0 0 4 1 18 0 6 0 0 0 0 0 4 0 1 1 33
Blindness unilateral 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1

Eye pain 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Eye pruritus 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Eye swelling 0 0 0 1 0 0 0 5 0 0 0 0 0 0 0 1 0 7
Ocular hyperaemia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Swelling of eyelid 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 0 0 3
Vision blurred 0 0 0 0 1 7 0 0 0 0 0 0 0 1 0 0 1 8
Visual impairment 0 0 0 0 0 9 0 0 0 0 0 0 0 2 0 0 0 11

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 1 0 0 1 7 0 1 0 0 0 0 0 0 0 0 1 9
Deafness 0 1 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 2
Ear pain 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3
Ear pruritus 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Hyperacusis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Hypoacusis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Tinnitus 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 2 0 0 0 45 0 0 0 0 0 0 0 5 0 0 0 52
Cardiomyopathy 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Palpitations 0 0 0 0 0 43 0 0 0 0 0 0 0 4 0 0 0 47
Tachycardia 0 1 0 0 0 2 0 0 0 0 0 0 0 1 0 0 0 4

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

1 2 10 76 1 4 110 2119 0 0 0 44 0 0 1 507 123 2752
Dizziness 0 0 0 4 0 0 18 522 0 0 0 2 0 0 0 66 18 594
Dizziness exertional 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Dizziness postural 0 0 0 0 0 0 0 23 0 0 0 0 0 0 0 2 0 25
Flushing 0 0 0 0 0 0 0 2 0 0 0 0 0 0 0 1 0 3
Haematoma 0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2
Haemorrhage 0 0 2 19 0 0 45 453 0 0 0 13 0 0 1 270 48 755
Hot flush 0 0 0 0 0 0 0 22 0 0 0 0 0 0 0 2 0 24
Hypertension 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Hypotension 0 0 0 3 0 0 1 7 0 0 0 0 0 0 0 0 1 10
Neurogenic shock 1 2 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1 2
Peripheral coldness 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Presyncope 0 0 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 3
Syncope 0 0 6 20 0 0 1 34 0 0 0 2 0 0 0 6 7 62
Thrombosis 0 0 2 30 0 0 45 1052 0 0 0 27 0 0 0 160 47 1269

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 8 0 6 9 179 0 3 0 0 0 0 0 12 0 1 9 209
Asthma 0 0 0 2 0 0 0 1 0 0 0 0 0 0 0 0 0 3
Cough 0 0 0 0 1 12 0 0 0 0 0 0 0 0 0 0 1 12

Eye disorders (8)

Ear and labyrinth
disorders (6)

Cardiac disorders
(3)

Vascular disorders
(14)

Respiratory,
thoracic and
mediastinal

Nervous system
disorders (23)
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Dry throat 0 1 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 2
Dysphonia 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 0 0 2
Dyspnoea 0 4 0 0 6 126 0 0 0 0 0 0 0 3 0 0 6 133
Hyperventilation 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Nasal congestion 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Oropharyngeal
discomfort

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Oropharyngeal pain 0 0 0 0 2 17 0 0 0 0 0 0 0 6 0 0 2 23

Painful respiration 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Paranasal sinus
hypersecretion

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Pharyngeal swelling 0 0 0 4 0 0 0 2 0 0 0 0 0 0 0 1 0 7

Productive cough 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Respiration
abnormal

0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3

Rhinorrhoea 0 0 0 0 0 5 0 0 0 0 0 0 0 0 0 0 0 5
Sneezing 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Tachypnoea 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Throat irritation 0 1 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 3
Throat tightness 0 1 0 0 0 1 0 0 0 0 0 0 0 2 0 0 0 4

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

1 9 3 45 3 130 94 1283 0 0 0 18 0 18 0 192 101 1695
Abdominal
discomfort

0 0 0 0 0 0 0 8 0 0 0 0 0 0 0 5 0 13

Abdominal
distension

0 0 0 0 0 55 0 0 0 0 0 0 0 13 0 0 0 68

Abdominal pain 0 0 1 12 0 0 14 249 0 0 0 2 0 0 0 50 15 313
Abdominal pain
lower

0 0 0 2 0 0 3 97 0 0 0 1 0 0 0 15 3 115

Abdominal pain
upper

0 0 0 0 0 0 4 34 0 0 0 0 0 0 0 2 4 36

Abdominal
tenderness

0 0 0 0 0 0 0 12 0 0 0 0 0 0 0 3 0 15

Anal haemorrhage 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Anorectal
discomfort

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Constipation 0 0 0 0 0 21 0 0 0 0 0 0 0 0 0 0 0 21
Diarrhoea 0 0 0 3 0 0 1 104 0 0 0 1 0 0 0 13 1 121
Diarrhoea
haemorrhagic

0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Dry mouth 0 0 0 0 0 14 0 0 0 0 0 0 0 1 0 0 0 15
Dyspepsia 0 0 0 0 0 0 1 6 0 0 0 0 0 0 0 0 1 6
Dysphagia 0 0 0 0 1 7 0 0 0 0 0 0 0 0 0 0 1 7
Eructation 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Gastric dilatation 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Gastritis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Gastrointestinal
motility disorder

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Gastrointestinal
pain

0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Gingival blister 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Gingival pain 0 0 0 0 1 2 0 0 0 0 0 0 0 1 0 0 1 3
Gingival swelling 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Glossodynia 0 0 0 0 0 1 0 0 0 0 0 0 0 2 0 0 0 3
Haematemesis 1 8 0 0 0 7 0 0 0 0 0 0 0 0 0 0 1 15
Haemoperitoneum 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Haemorrhoids 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 0 0 2
Intestinal
obstruction

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Lip pruritus 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Lip swelling 0 0 0 2 0 0 0 2 0 0 0 0 0 0 0 0 0 4
Mouth swelling 0 0 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 2
Nausea 0 0 1 6 0 0 29 354 0 0 0 7 0 0 0 45 30 412
Odynophagia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Oral mucosal
erythema

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Oral pain 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3
Proctalgia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Rectal discharge 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Retching 0 0 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 2
Salivary
hypersecretion

0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Swollen tongue 0 0 0 4 0 0 0 6 0 0 0 0 0 0 0 1 0 11
Tongue discomfort 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Tongue pruritus 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Toothache 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Vomiting 0 0 1 16 0 1 42 403 0 0 0 7 0 0 0 58 43 485

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Gastrointestinal
disorders (43)

Skin and
subcutaneous tissue
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0 2 0 9 1 136 4 71 0 1 0 0 0 12 0 1 5 232
Acne 0 0 0 0 0 4 0 0 0 0 0 0 0 2 0 0 0 6
Blister 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Cold sweat 0 2 0 0 0 34 0 0 0 0 0 0 0 0 0 0 0 36
Drug eruption 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Erythema 0 0 0 1 0 0 0 4 0 0 0 0 0 0 0 0 0 5
Hyperhidrosis 0 0 0 0 0 91 0 0 0 1 0 0 0 9 0 0 0 101
Lip swelling 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Night sweats 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4
Petechiae 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Pruritus 0 0 0 0 0 0 1 29 0 0 0 0 0 0 0 0 1 29
Rash 0 0 0 2 0 0 1 17 0 0 0 0 0 0 0 1 1 20
Rash erythematous 0 0 0 1 0 0 0 1 0 0 0 0 0 0 0 0 0 2

Rash macular 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Rash papular 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Rash pruritic 0 0 0 2 0 0 0 3 0 0 0 0 0 0 0 0 0 5
Skin discolouration 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1

Skin irritation 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Skin tightness 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Sweating increased 0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Swelling face 0 0 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 3
Urticaria 0 0 0 1 0 0 2 10 0 0 0 0 0 0 0 0 2 11

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 6 0 2 4 170 22 525 0 1 0 8 0 21 0 62 26 795
Arthralgia 0 0 0 0 0 16 0 0 0 0 0 0 0 2 0 0 0 18
Back pain 0 2 0 0 3 92 0 0 0 0 0 0 0 14 0 0 3 108
Coccydynia 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Flank pain 0 0 0 0 0 8 0 0 0 0 0 0 0 1 0 0 0 9
Groin pain 0 0 0 0 0 2 0 0 0 0 0 0 0 1 0 0 0 3
Intervertebral disc
protrusion

0 0 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 1

Joint stiffness 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Joint swelling 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Limb discomfort 0 0 0 0 0 2 0 0 0 0 0 0 0 1 0 0 0 3
Muscle spasms 0 0 0 2 0 3 22 524 0 0 0 8 0 0 0 62 22 599
Muscle tightness 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Muscular weakness 0 0 0 0 0 2 0 0 0 0 0 0 0 1 0 0 0 3

Musculoskeletal
chest pain

0 1 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 2

Musculoskeletal
stiffness

0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2

Myalgia 0 0 0 0 0 19 0 0 0 0 0 0 0 0 0 0 0 19
Neck pain 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3
Pain in extremity 0 1 0 0 0 15 0 0 0 0 0 0 0 1 0 0 0 17
Pain in jaw 0 1 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 3
Pubic pain 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 1 0 0 0 46 0 0 0 0 0 0 0 5 0 0 0 52
Bladder discomfort 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3

Chromaturia 0 0 0 0 0 4 0 0 0 0 0 0 0 1 0 0 0 5
Dysuria 0 1 0 0 0 18 0 0 0 0 0 0 0 2 0 0 0 21
Hypertonic bladder 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Micturition disorder 0 0 0 0 0 2 0 0 0 0 0 0 0 1 0 0 0 3

Micturition
frequency
decreased

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Micturition urgency 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3

Oliguria 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Pollakiuria 0 0 0 0 0 3 0 0 0 0 0 0 0 1 0 0 0 4
Renal pain 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Urinary retention 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Urine abnormality 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4
Urine odour
abnormal

0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 3 0 1 0 1 1 224 0 0 0 2 0 0 0 40 1 271
Abortion
incomplete

0 0 0 0 0 0 0 5 0 0 0 0 0 0 0 0 0 5

Cervical dilatation 0 0 0 0 0 0 1 1 0 0 0 0 0 0 0 0 1 1
Morning sickness 0 0 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 3
Neonatal disorder 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

disorders (21)

Musculoskeletal
and connective

tissue disorders (19)

Renal and urinary
disorders (13)

Pregnancy,
puerperium and

perinatal conditions
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Pregnancy with
injectable
contraceptive

0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Retained products
of conception

0 0 0 1 0 0 0 214 0 0 0 2 0 0 0 40 0 257

Ruptured ectopic
pregnancy

0 2 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 2

Uterine hypertonus 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 1 4 95 7 407 63 1654 0 4 1 149 0 76 0 140 75 2526
Adnexa uteri pain 0 0 0 0 0 0 1 3 0 0 0 0 0 0 0 0 1 3
Amenorrhoea 0 0 0 0 0 21 0 0 0 0 0 0 0 2 0 0 0 23
Breast discharge 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4
Breast discomfort 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 1
Breast pain 0 0 0 0 0 0 0 12 0 0 0 0 0 0 0 5 0 17
Breast swelling 0 0 0 0 0 5 0 0 0 0 0 0 0 1 0 0 0 6
Breast tenderness 0 0 0 0 0 0 0 26 0 0 0 0 0 0 0 10 0 36
Cervix disorder 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Dysmenorrhoea 0 0 0 0 0 5 0 0 0 0 0 0 0 3 0 0 0 8
Dyspareunia 0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2
Endometrial
thickening

0 0 0 0 0 6 0 0 0 0 0 0 0 0 0 0 0 6

Endometriosis 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Enlarged clitoris 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Genital blister 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Genital discomfort 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Genital rash 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Heavy menstrual
bleeding

0 0 0 0 1 18 0 0 0 0 0 0 0 6 0 0 1 24

Labia enlarged 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Menstruation
delayed

0 0 0 0 1 3 0 0 0 0 0 0 0 5 0 0 1 8

Menstruation
irregular

0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Nipple pain 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Ovarian cyst 0 0 0 0 0 2 0 0 0 0 0 0 0 2 0 0 0 4
Ovarian cyst
ruptured

0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Pelvic discomfort 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 2
Pelvic pain 0 0 0 1 0 0 1 50 0 0 0 0 0 0 0 20 1 71
Pruritus genital 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1
Uterine cervical
pain

0 0 0 0 0 0 1 3 0 0 0 0 0 0 0 0 1 3

Uterine pain 0 0 0 0 0 0 0 13 0 0 0 0 0 0 0 0 0 13
Uterine spasm 0 0 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 4
Uterine tenderness 0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Vaginal discharge 0 0 0 0 2 259 0 0 0 4 0 0 0 55 0 0 2 318
Vaginal
haemorrhage

0 0 4 92 0 0 60 1530 0 0 1 149 0 0 0 103 65 1874

Vaginal odour 0 1 0 0 0 60 0 0 0 0 0 0 0 2 0 0 0 63
Vulval disorder 0 0 0 0 0 6 0 0 0 0 0 0 0 0 0 0 0 6
Vulvovaginal
discomfort

0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2

Vulvovaginal
inflammation

0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Vulvovaginal pain 0 0 0 0 1 5 0 0 0 0 0 0 0 0 0 0 1 5
Vulvovaginal
pruritus

0 0 0 0 0 0 0 7 0 0 0 0 0 0 0 0 0 7

Vulvovaginal
swelling

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 7 4 37 19 429 61 1312 0 3 0 21 0 68 0 188 84 2065
Administration site
pain

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Adverse event 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Asthenia 0 0 0 0 2 113 0 0 0 2 0 0 0 23 0 0 2 138
Chest discomfort 0 0 0 0 0 8 0 0 0 0 0 0 0 0 0 0 0 8
Chest pain 0 4 0 0 0 9 0 0 0 0 0 0 0 2 0 0 0 15
Chills 0 0 1 2 0 0 3 128 0 0 0 1 0 0 0 21 4 152
Cyst 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Discomfort 0 0 0 0 1 11 0 0 0 0 0 0 0 2 0 0 1 13
Drug ineffective 0 0 0 1 0 0 4 13 0 0 0 0 0 0 0 0 4 14
Drug interaction 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1
Facial pain 0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1
Fatigue 0 0 0 1 0 7 2 116 0 0 0 2 0 0 0 25 2 151
Feeling cold 0 0 0 1 0 0 1 94 0 0 0 0 0 0 0 6 1 101
Feeling hot 0 0 0 1 0 0 2 106 0 0 0 0 0 0 0 8 2 115
Hunger 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Hyperhidrosis 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Reproductive
system and breast
disorders (39)

General disorders
and administration
site conditions (34)
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Ill defined disorder 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Influenza like illness 0 0 0 0 0 15 0 0 0 0 0 0 0 4 0 0 0 19

Lethargy 0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1
Malaise 0 1 0 0 14 97 0 0 0 1 0 0 0 30 0 2 14 131
Mass 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Pain 0 0 1 22 0 137 36 601 0 0 0 14 0 4 0 95 37 873
Pallor 0 1 0 1 0 3 1 56 0 0 0 2 0 0 0 4 1 67
Peripheral swelling 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Pyrexia 0 0 1 4 0 0 12 148 0 0 0 2 0 0 0 24 13 178
Sensation of foreign
body

0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Sluggishness 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1
Suprapubic pain 0 0 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 4
Swelling 0 0 0 0 0 3 0 0 0 0 0 0 0 1 0 0 0 4
Swelling face 0 0 0 2 0 0 0 7 0 0 0 0 0 0 0 0 0 9
Tenderness 0 0 0 0 0 0 0 5 0 0 0 0 0 0 0 0 0 5
Therapeutic
response decreased

0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Thirst 0 0 0 0 0 11 0 0 0 0 0 0 0 2 0 0 0 13
Treatment failure 0 0 1 2 0 0 0 33 0 0 0 0 0 0 0 3 1 38

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 4 0 3 3 59 3 66 0 0 0 0 0 5 0 5 6 142
Blood glucose
increased

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Blood iron
decreased

0 1 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 5

Blood pressure
decreased

0 0 0 0 0 0 1 2 0 0 0 0 0 0 0 0 1 2

Blood urine present 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Body temperature
increased

0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 2

Haemoglobin
decreased

0 0 0 1 0 0 0 7 0 0 0 0 0 0 0 2 0 10

Heart rate
abnormal

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Heart rate
decreased

0 1 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 2

Heart rate increased 0 1 0 0 1 17 0 0 0 0 0 0 0 0 0 0 1 18

Human chorionic
gonadotropin
decreased

0 0 0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 3

Human chorionic
gonadotropin
increased

0 0 0 0 0 0 0 7 0 0 0 0 0 0 0 0 0 7

Human chorionic
gonadotropin
positive

0 0 0 1 0 0 0 2 0 0 0 0 0 0 0 0 0 3

Laboratory test
abnormal

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Pregnancy test
positive

0 0 0 0 0 0 0 6 0 0 0 0 0 0 0 1 0 7

Pregnancy test
urine positive

0 0 0 1 0 0 2 38 0 0 0 0 0 0 0 1 2 40

Respiratory rate
increased

0 0 0 0 0 20 0 0 0 0 0 0 0 1 0 0 0 21

Urine output
decreased

0 0 0 0 0 8 0 0 0 0 0 0 0 1 0 0 0 9

Volume blood
decreased

0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Weight decreased 0 0 0 0 1 2 0 0 0 0 0 0 0 2 0 0 1 4
Weight increased 0 0 0 0 0 1 0 0 0 0 0 0 0 1 0 0 0 2
White blood cell
count increased

0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 1 42 278 17 77 3 84 0 0 2 261 2 8 0 21 66 730
Abortion induced
incomplete

0 0 31 224 0 0 1 38 0 0 0 210 0 0 0 18 32 490

Circumstance or
information capable
of leading to
medication error

0 0 0 0 2 23 0 0 0 0 0 0 0 1 0 0 2 24

Contusion 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Exposure during
pregnancy

0 0 2 2 0 0 2 10 0 0 0 0 0 0 0 1 4 13

Exposure via breast
milk

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Investigations (21)

Injury, poisoning
and procedural

complications (24)
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Inappropriate
schedule of product
administration

0 0 0 0 3 10 0 0 0 0 0 0 0 1 0 0 3 11

Incorrect dose
administered

0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3

Incorrect route of
product
administration

0 0 0 0 0 8 0 0 0 0 0 0 0 0 0 0 0 8

Induced abortion
failed

0 0 9 52 0 0 0 35 0 0 2 51 0 0 0 2 11 140

Intentional product
misuse

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Intercepted product
prescribing error

0 0 0 0 1 2 0 0 0 0 0 0 0 0 0 0 1 2

Labelled drug food
interaction
medication error

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Maternal exposure
during breast
feeding

0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4

Maternal exposure
during pregnancy

0 0 0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 1

Medication error 0 0 0 0 0 4 0 0 0 0 0 0 0 0 0 0 0 4
Off label use 0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2
Product
administration error

0 0 0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 2

Product dose
omission issue

0 0 0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 1

Product storage
error

0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Product use in
unapproved
indication

0 0 0 0 6 10 0 0 0 0 0 0 2 3 0 0 8 13

Recalled product
administered

0 0 0 0 4 4 0 0 0 0 0 0 0 0 0 0 4 4

Rib fracture 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Underdose 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Uterine perforation 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 0 22 273 0 0 1 9 0 0 2 331 0 0 0 3 25 616
Evacuation of
retained products
of conception

0 0 0 1 0 0 0 0 0 0 0 0 0 0 0 0 0 1

Packed red blood
cell transfusion

0 0 0 2 0 0 0 0 0 0 0 0 0 0 0 0 0 2

Surgery 0 0 7 40 0 0 0 1 0 0 1 48 0 0 0 0 8 89
Transfusion 0 0 0 14 0 0 0 3 0 0 0 3 0 0 0 1 0 21
Uterine dilation and
curettage

0 0 15 216 0 0 1 5 0 0 1 278 0 0 0 2 17 501

Uterine dilation and
evacuation

0 0 0 0 0 0 0 0 0 0 0 2 0 0 0 0 0 2

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 4 0 0 1 4 0 0 0 0 0 0 0 3 0 0 1 11
Breast feeding 0 0 0 0 0 0 0 0 0 0 0 0 0 1 0 0 0 1
Contraindication to
medical treatment

0 4 0 0 1 4 0 0 0 0 0 0 0 2 0 0 1 10

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

0 0 0 0 5 8 0 0 0 0 0 0 0 0 0 0 5 8
Product complaint 0 0 0 0 3 3 0 0 0 0 0 0 0 0 0 0 3 3

Product packaging
quantity issue

0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Product quality
issue

0 0 0 0 0 3 0 0 0 0 0 0 0 0 0 0 0 3

Product taste
abnormal

0 0 0 0 1 1 0 0 0 0 0 0 0 0 0 0 1 1

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

Interval Cumulativ
e

3 79 91 880 85 1889 366 7582 2 11 5 845 2 265 1 1191 555 12742

Social
circumstances (2)

Product issues (4)

Total

Surgical and
medical procedures

(6)
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Appendix 3. Tabular Summary of Safety Signals

Not applicable (see section 15) 
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Appendix 4a. Listing of all the MAH-sponsored interventional
and non-interventional trials with the primary aim of identifying 
characterising or quantifying a safety hazard or confirming the 

safety profile of the medicinal product 

Not applicable

Appendix 4B. Listing of all the MAH-sponsored non-
interventional studies with the primary aim of identifying, 

characterising or quantifying a safety hazard, confirming the 
safety profile of the medicinal product or measuring the 

effectiveness of risk management measures 

Not applicable
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Appendix 5. List of the sources of information used to prepare the PBRER 
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Aubeny E. Peyron R. Turpin CL. Renault M. Targosz V. Silvestre L. Ulmann A. Baulieu EE. Early
termination of pregnancy with mifepristone (RU486) and the orally active prostaglandin misoprostol. N
Engl J Med 1993, 358, 1509-13

Birnie AJ, Litlewood SM. Acute generalized exanthematous pustulosis does not always have a drug
related cause. Br J Dermatol 2008; 159:492.

Cannistraci C, Parola IL, RiganO R, et al. Acute generalized exanthematous pustulosis in cystic
echinococcosis: immunological characterization. Br J Dermatol 2003; 148:1245

Davidovici BB, Pavel D, Cagnano E, et al. Acute generalized exanthematous pustulosis following a
spider bite: report of 3 cases. J Am Acad Dermatol 2006; 55:525.

Fjerstad M., Trussell J, Sivin I, Lichtenberg ES, and Cullins V. Rates of Serious Infection after Changes
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Middleton T. Schaff E. Fielding SL. Scahill M. Shannon C. Westheimer E. Wilkinson T. Winikoff B.
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Oliver-Williams, C., Heydon, E., Smith, G., & Wood, A. (2013, November). Miscarriage and future
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AUSTRALIAN PRODUCT INFORMATION 
MS-2-STEP 

(Mifepristone and Misoprostol) 
Tablets 

It is very important that all patients receiving these medications are followed up by a medical 
healthcare practitioner, preferably the prescriber, to ensure that the medication has been 
effective.  Even if no adverse events have occurred all patients must receive follow-up 14 to 21 
days after taking mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE carefully. 

 
This document refers to the use of MS-2 Step, which consists of Mifepristone Linepharma 200 
mg tablet and GyMiso® misoprostol 200 microgram tablets in combination.  These medicines 
are indicated in females of childbearing age for the medical termination of an intrauterine 
pregnancy, up to 63 days of gestation.  The Mifepristone Linepharma 200 mg tablet component 
of this therapy is also used to treat another condition.  For information about the treatment of 
the other condition, refer to the full Product Information for Mifepristone Linepharma 200 mg 
tablet individual product (AUST R 175671). 

1 NAME OF THE MEDICINE  

Mifepristone and Misoprostol  

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
MS-2 Step is a composite pack containing:  
 
Mifepristone Linepharma 
 
Each tablet contains 200 mg of mifepristone.   
 
For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 
 
GyMiso® 

 
Each tablet contains 200 micrograms of misoprostol as a 1% dispersion of misoprostol-
hypromellose. Misoprostol is a clear, colourless or yellowish oily liquid.    
 
For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 
 
3 PHARMACEUTICAL FORM 
Mifepristone Linepharma 
White to off-white, round biconvex tablets, diameter 11 mm, with “MF” debossed on one side 
of the tablet.  
GyMiso® 
White, flat round tablet with “ML” debossed on one side and “200” on the other side. 
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4 CLINICAL PARTICULARS 

4.1 THERAPEUTIC INDICATIONS 
MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed 
by ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised. 

Ultrasound is also useful to exclude ectopic pregnancy 

4.2 DOSE AND METHOD OF ADMINSTRATION 

MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of 
gestation. 

The method of administration is as follows: 

Mifepristone: 200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 
hours later by the administration of GyMiso®. 

GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 200 micrograms) 
buccally, i.e: kept between the cheek and the gum for 30 minutes before any fragments being 
swallowed with water. 

When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return 
to the treating lhealthcare practitionerGGGtGF or assessment and discussion of treatment o tions 
which may include pregnancy termination by surgery. 

No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic 
insufficiency when administered at the recommended doses. 

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. MS-2 Step should be taken 2 hours before or 2 hours after a meal. 

Refer also to 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE. 

MS-2 Step should only be prescribed by healthcare practitione~ with the appropriate 
qualification~ and sel1ified training. Ecto ic r nanc should be excluded an intrauterine 
device (IUD) (if present) must be removed, consent must be obtained and patients must have 
the ability to access 24-hour emergency care if and when required for incomplete abortion or 
bleeding. 

4.3 CONTRAINDICATIONS 
MS-2 Step should not be prescribed in the following situations: 

• Lack of access to emergency medical care in the 14 days following start of the 
treatment (i.e. administration of mifepristone); 

• Suspected or confirmed ectopic pregnancy; 
• Asthma uncontrolled by therapy; 
• Intrauterine device (IUD) in place; 
• Uncertainty about gestational age; 
• Chronic adrenal failure; 
• Concurrent long term corticosteroid therapy; 
• Suspected or known haemorrhagic disorders or treatment with anti-coagulants; 
• Hypersensitivity to mifepristone, misoprostol (or any prostaglandin), or any of the 

excipients used in MS-2 Step; 
• Pregnancy not confirmed by an ultrasound or biological test such as urine or serum 

HCG; 
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4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
The prescriber must ensure that consent and treatment of the patient is in accordance with the 
appropriate state or territory legislation.! ----iLeom::..::..c.:..:men=.:..:tecl..:..::.o- ~ =...:.R.:..:d.:..:2.:..:Cli='ru=·.:..:ca1=-=-Ev.:..:al:.:ua=tt=· o.:..:n...:.re.:.epo:..:..:..:rt:....___, 

If applicable, medical practitioner's advice should be sought in the event that further 
management of patients with medical comorbidities or adverse events is required. 

Take special care in case of suspected acute adrenal failure. In case of suspected acute adrenal 
failure, dexamethasone administration is recommended (please refer to the dexamethasone 
Product Information). 

Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 
to 4 days following intake of mifepristone. Therapy should be adjusted. 

Rare serious cardiovascular accidents have been reported following administration of 
prostaglandins including misoprostol. For this reason women with risk factors for cardiovascular 
disease or established cardiovascular disease should be treated with caution. 

Although no epileptic seizures have been reported with misoprostol, some have been reported 
with prostaglandins and other prostaglandin analogues, and therefore this possibility should be 
borne in mind in patients with a history of epilepsy. 

Bronchospasm may occur with some prostaglandins and prostaglandin analogues. The 
possibility should be borne in mind in patients with a history of asthma. 

Severe cutaneous adverse reactions, including toxic epidermal necrolysis and acute 
generalised exanthematous pustulosis, have been reported in association with mifepristone 
(see Section 4.8 ADVERSE EVENTS (UNDESIRABLE EFFECTS)) In patients who 
experience severe cutaneous adverse reactions, treatment with mifepristone should be 
immediately discontinued. Re-treatment with mifepristone is not recommended. 

Cases of skin rash following misoprostol administration were reported by patients in clinical 
trials. Angioedema of the face, lips, tongue, and/or larynx, including cases of anaphylaxis 
have been reported in post-market surveillance with the use of mifepristone and misoprostol, 
including angioedema occurring within an hour of misoprostol intake. Angioedema associated 
with upper airway swell ing may be life threatening. If the tongue, hypopharynx, or larynx has 
been involved, appropriate therapy and/or measures necessary to ensure a patent airway 
should be promptly provided. 

No data is available in patients with inherited porphyria. 

In the case of a pregnancy occurring with an intra-uterine device in situ, this device must be 
removed before administration of Mifepristone Linepharma. 

• Populations not studied: 

In the absence of specific studies, MS-2 Step is not recommended in patients with: 

o Cardiovascular disease 
o Hypertensive disease 
o Hepatic disease 
o Respiratory disease 
o Renal disease 
o Diabetes 
o Severe anaemia 
o Malnutrition 
o Heavy smokers 

Women who are older than 35 years and who also smoke 15+ cigarettes per day should be 
treated with caution because such patients were generally excluded from clinical trials of 
mifepristone. 

• Specific precautions relating to medical termination of an intra-uterine pregnancy: 
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o Ectopic pregnancy 
Ectopic pregnancy should be excluded and gestation confirmed prior to medical abortion. 

o Rhesus alloimmunisation 
The use of MS-2 Step requires rhesus determination and hence the prevention of rhesus allo-
immunisation. 

o Explanation of requirements for the method 
This method requires the involvement of the woman who should be informed of the 
requirements of the medical method, which involves: 

▪ The necessity to take both Mifepristone Linepharma and GyMiso® in sequence 
according to instructions  

▪ The need for follow-up within 14 to 21 days after intake of Mifepristone Linepharma 
in order to confirm that the abortion is complete 

▪ The non-negligible risk of failure (see Section 5.1 PHARMACODYNAMIC 
PROPERTIES - Clinical Trials) of the medical method which may require 
termination by another method 

▪ On discharge from the treatment centre all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely 
signs and symptoms she may experience and have direct access to the treatment 
centre by telephone or local access 

The expulsion may take place before GyMiso® administration (in about 3% of cases).  This 
does not preclude the need for follow-up to confirm complete expulsion. 
The following risks related to the medical method must be taken into account and explained to 
the woman: 

o Failures 
The non-negligible risk of failure (including continuing pregnancy and incomplete abortion), 
which occurs in up to 7% of cases prior to 63 days gestation, makes follow up mandatory in 
order to check that the expulsion is completed.  Up to 63 days about 1% women will have 
continuing pregnancies, the rest needing curettage for other reasons. 
Exposure of the fetus to misoprostol or mifepristone increases the risk of developing Moebius 
syndrome and/or an amniotic band syndrome and/or central nervous system anomalies (see 
Section 4.6 FERTILITY, PREGNANCY AND LACTATION - Use in Pregnancy). A second 
termination of pregnancy procedure shall be considered. In case of continuation of the 
pregnancy close monitoring by ultrasound scan must be performed in specialised centres. 
In cases of non-complete expulsion, a surgical intervention may be necessary.  
 

o Bleeding 
The patient must be informed of the occurrence of prolonged vaginal bleeding (an average of 
10 to 16 days after Mifepristone Linepharma and GyMiso® intake) which may be heavy.  
Bleeding occurs in almost all cases and is not in any way proof of complete expulsion.  
Persistent bleeding can be the consequence of incomplete expulsion.  Bleeding can be large 
enough to necessitate a blood transfusion, in up to 0.2 % of cases up to 63 days gestation 
and to lead to a significant decrease in haemoglobin levels.  
The patient should be informed not to travel far away from the prescribing centre as long as 
complete expulsion has not been recorded.  She will receive precise instructions as to whom 
she should contact and where to go, in the event of any problems emerging, particularly in the 
case of very heavy vaginal bleeding.  
As per the Royal College of Obstetricians and Gynaecologists guideline, (The Care of Women 
Requesting Induced Abortion, November 2011), the following is recommended: 
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"Following abortion, women should be provided with verbal and written information 
about: 

• symptoms they may experience, emphasising those which would necessitate an 
urgent medical consultation 

• symptoms suggestive of continuing pregnancy. 

Independent providers of abortion services should have arrangements in place for 
referring women to a public hospital emergency department for assessment and 
admission. V', 24 l:lsur tsls131:lSA8 1:lsl13liAS AUFRl39F sl:lsul~ 139 availal31s fer WSFRSA ts USS 
a~sr al3sr1isA if tl:ls~· l:la¥s aAy ssAssrAs.'L_ _________________ .----

"On discharge, all women should be given a letter providing sufficient information about 
the procedure to allow another practitioner elsewhere to manage any complications•. 

Follow-up must take place within a period of 14 to 21 days after administration of Mifepristone 
Linepharma to verify by the appropriate means (d inical examination, ultrasound scan, or beta
hCG measurement) that expulsion has been completed and that vaginal bleeding has 
stopped. In case of persistent bleeding (even light) beyond this follow-up, the disappearance 
of bleeding should be checked within a few days. 

If an ongoing pregnancy is suspected, a further ultrasound scan may be required to evaluate 
its viability. 

Persistence of vaginal bleeding at this point could signify incomplete abortion, or an unnoticed 
extra-uterine pregnancy, and appropriate treatment should be considered. In the event of an 
ongoing pregnancy diagnosed after follow-up, termination by another method will be offered to 
the woman. 

Since heavy bleeding requiring haemostatic curettage occurs in up to 5 % of cases during the 
medical method of pregnancy termination, special care should be given to patients with 
haemostatic disorders with hypocoagulability, or with anaemia. The decision to use the 
medical or the surgical method should be decided with specialised consultants according to 
the type of haemostatic disorder and the level of anaemia. 

o Infection 

As with other types of abortion, cases of serious bacterial infection, including very rare cases 
of fatal septic shock, have been reported following the use of mifepristone and misoprostol. 

Commented- MS3: Reference to 24-hour 
telephone heljiliiieremoved. 

No causal relationship between these events and the use of mifepristone and misoprostol has 
been established. tTreatinq healthcare practitionersElesters evaluatinq a patient who is 
underqoinq a medical abortion should be alert to the possibility of this rare event and 
immediately seek a medical practitioner's (doctors) advice. )n particular, a sustained fever of ---i Commented- Rd 2 Clinical Evaluation report 
38°C or higher, severe abdominal pain, or pelvic tenderness in the days after a medical 
abortion may be an indication of infection. 

A high index of suspicion is needed to rule out sepsis (from e.g. C/ostridium sordel/ii or other 
species e.g. Streptococcus) if a patient reports abdominal pain or discomfort or general 
malaise (including weakness, nausea, vomiting or diarrhoea) more than 24 hours after taking 
misoprostol. However, the symptoms of C/ostridium sorde/lii infection are sometimes not the 
usual symptoms of sepsis and very rarely, deaths have been reported in patients who 
presented without fever, with or without abdominal pain, but with leukocytosis with a marked 
left shift, tachycardia, haemo-concentration, and general malaise. Therefore, the possibility of 
sepsis should be considered in all women who are undergoing medical termination and who 
present with nausea, vomiting, or diarrhoea and weakness with or without abdominal pain. 
These symptoms, even without a fever, may indicate C/ostridium sorde/lii infection. Strong 
consideration should be given to obtaining a complete blood count in these patients. 
Significant leukocytosis with a marked left shift and haemo-concentration may be indicative of 
sepsis. Doctors should consider immediately initiating treatment with antibiotics that includes 
coverage of anaerobic bacteria such as C/ostridium sorde/lii. Most of the reported deaths 
occurred in women who used vaginally administered misoprostol however deaths following 
other forms of administration have been reported. No causal relationship between 
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mifepristone and misoprostol use and an increased risk of infection or death has been 
established.  Clostridium sordellii and other infections such as Streptococcus and other 
bacteria have also been reported very rarely following childbirth (vaginal delivery and 
caesarian section), and in other gynaecologic and non-gynaecologic conditions.  Reviews 
have estimated overall serious infection rates after medical abortion at less than 1%. 

Use in the elderly 
There is no relevant use of MS-2 Step in the elderly population in the indication. 

Paediatric use 
Limited data are available for use of MS-2 Step in women under 18 years of age.   
There is no relevant use of MS-2 Step in the prepubertal paediatric population in the 
indication. Administration to adolescents less than 18 years of age should be undertaken with 
caution. 

Effects on laboratory tests 
There are no known effects of mifepristone or misoprostol on laboratory tests.  

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Mifepristone Linepharma 
No interaction studies have been performed.  
On the basis of mifepristone’s metabolism by CYP3A4, it is possible that ketoconazole, 
itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing serum 
levels of mifepristone).  Furthermore, rifampicin, dexamethasone, St. John's Wort and certain 
anticonvulsants (phenytoin, phenobarbital (phenobarbitone), carbamazepine) may induce 
mifepristone metabolism (lowering serum levels of mifepristone).  
Based on in vitro information showing that mifepristone acts as a mechanism-based inhibitor 
of CYP3A4, co-administration of mifepristone may lead to an increase in serum levels of 
drugs that are CYP3A4 substrates.  Due to the irreversible nature of the CYP binding and the 
slow elimination of mifepristone from the body, such interaction may be observed for a 
prolonged period after its administration.  Therefore, caution should be exercised when 
mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia. 
GyMiso® 
Misoprostol has no known drug interactions.  No induction of the hepatic cytochrome P-450 
enzyme system has been observed. The serum protein binding of misoprostol acid was not 
affected by indometacin, ranitidine, digoxin, phenylbutazone, warfarin, diazepam, methyldopa, 
propranolol, triamterene, cimetidine, paracetamol, ibuprofen, chlorpropamide and 
hydrochlorothiazide.  With salicylic acid (300 µg/mL), the protein binding of misoprostol was 
lowered from 84 to 52% which is not considered clinically significant since the binding of 
misoprostol acid is not extensive and its elimination half-life is very short. 
In laboratory studies, misoprostol has no significant effect on the cytochrome P450 linked 
hepatic mixed function oxidase system, and therefore should not affect the metabolism of 
theophylline, warfarin, benzodiazepines or other drugs normally metabolised by this system.  
No drug interactions have been attributed to misoprostol in extensive clinical trials.  As such, 
other drugs would be unlikely to interfere with misoprostol’s metabolism in either normal or 
hepatically-impaired patients. 
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4.6 FERTILITY, PREGNANCY AND LACTATION  

Effects on fertility 
During clinical trials, pregnancies occurred between embryo expulsion and the resumption of 
menses.   
Mifepristone Linepharma 
Mifepristone inhibited oestrus cycling in rats at oral doses of 0.3-1 mg/kg/day (less that the 
clinical dose adjusted for body surface area) in a 3-week study.  This was reversed over the 
following 2-3 weeks and no subsequent effects on reproductive performance were found. 
GyMiso® 
In fertility studies in rats in which treated females were mated with treated males, increased 
pre-implantation losses were observed with misoprostol at oral doses greater than 
1 mg/kg/day (11 times the recommended human dose, on a mg/m2 basis).  Post-implantation 
loss was also increased at 10 mg/kg/day (114 times the recommended human dose, on a 
mg/m2 basis). 

Use in pregnancy  
Mifepristone Linepharma 
In animals, the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule.  
Fetal skull/brain malformations, presumed to be related to treatment, have been observed in 
rabbits and monkeys, but not mice or rats, treated with sub-abortive doses of mifepristone.  
These most likely occurred secondary to mifepristone’s effect on the uterus due to 
antagonism of progesterone. 
Delayed development of the righting reflex and slight inhibition of locomotor development 
were observed in rats when administered mifepristone at the high-dose level (1 mg/kg/day) 
from day 15 of gestation to the end of the lactation period (postnatal day 21). 
A review of births from 105 pregnancies exposed during first trimester of pregnancy to 
mifepristone alone (46 cases) or to both mifepristone and misoprostol (59 cases) has recently 
been published.  There were 94 live births (90.4%) and 10 (9.6%) miscarriages (including one 
with major malformation).  Elective termination of pregnancy was performed after the 
subsequent diagnosis of trisomy 21 in one case.  The overall rate of major congenital 
malformations was 4.2% (95% CI: 1.2 – 10.4%), with two cases among 38 patients exposed 
to mifepristone alone and two cases among 57 patients exposed to both mifepristone and 
misoprostol.  In conclusion, this unique prospective study found that the rate of major 
malformations after exposure to mifepristone during the first trimester of pregnancy is only 
slightly higher than the expected 2 – 3% rate in the general population.  Nevertheless, data in 
humans are still too limited to determine whether the molecule is a human teratogen.  
GyMiso® 
Use of misoprostol has been associated with birth defects.  In a few cases where misoprostol 
was self-administered (orally or vaginally) in order to induce an abortion, the following 
deleterious effects of misoprostol have been suggested: malformations of limbs, of fetal 
movements and of cranial nerves (hypomimia, abnormalities in suckling, deglutition, and eye 
movements).  To date, a risk of malformation cannot be excluded. 
Reproductive toxicity studies in animals showed embryotoxicity (increased resorptions) with 
oral doses of 1 mg/kg/day in rabbits, 10 mg/kg/day in rats, and 20 mg/kg in mice when 
treatment occurred during the period of organogenesis.  An increased incidence of skeletal 
abnormalities was observed with an oral dose of 1 mg/kg/day in rabbits (possibly due to 
maternal toxicity) while an increased incidence of cleft palate was seen at a single oral dose 
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of 30 mg/kg in mice (28 and 170 times the recommended human dose, on a mg/m2 body 
surface area basis, respectively). 
Failure of pregnancy termination (continuing pregnancy)  
Use in pregnancy has been associated with an increased risk of birth defects/malformations 
for ongoing pregnancies exposed to mifepristone and misoprostol or misoprostol alone, 
compared to control group.  In particular, prenatal exposure to misoprostol has been 
associated with Moebius syndrome (congenital facial paralysis leading to hypomimia, troubles 
of sucking and deglutition and eye movements, with or without limb defects) and with amniotic 
band syndrome (limb deformities/ amputations, especially clubfoot, acheiria, oligodactyly, cleft 
palate inter alia), and central nervous system anomalies (cerebral and cranial anomalies such 
as anencephaly, hydrocephaly, cerebellar hypoplasia, neural tube defects).  
Women considering medical termination of pregnancy should be precisely counselled on the 
risks to their fetus if an abortion failure occurs and a second termination of pregnancy 
procedure is not desirable. 
MS-2 Step 

As a consequence of the above information on mifepristone and misoprostol: 

• Women should be informed that due to the risk of failure of the medical method of 
pregnancy termination and to the unknown risk to the fetus, follow-up is very 
important (see Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE). 

• Should a failure of the medical method be diagnosed at follow-up (viable ongoing 
pregnancy), and should the patient still agree, pregnancy termination should be 
completed by another method. 

Should the patient wish to continue with her pregnancy, she should be appropriately 
counselled as to the risk of birth defects.  In that event of continuation of the pregnancy, 
careful ultra-sonographic monitoring of the pregnancy should be carried out. 
To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is recommended 
that conception be avoided during the next menstrual cycle.  Reliable contraceptive 
precautions should therefore commence as early as possible after administration of MS-2 
Step. 

Use in lactation 
Mifepristone is a lipophilic compound and may theoretically be excreted in the mother's breast 
milk.  However, limited data are available.  Misoprostol is rapidly metabolised in the mother to 
misoprostol acid, which is biologically active and is excreted in breast milk.  This could cause 
undesirable effects such as diarrhoea in breast feeding infants. MS-2 Step use should be 
avoided during breast-feeding.   

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
The effects of this medicine on a person's ability to drive and use machines were not 
assessed as part of its registration. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
The most frequent undesirable effects which are observed during treatment with MS-2 Step are 
the following: 
• Gastrointestinal disorders: nausea (transient and mild), vomiting, diarrhoea, abdominal 

pain. 
• Reproductive system disorders: very frequent uterine contractions observed in the hours 

following the intake of the misoprostol component of the MS-2 Step pack; vaginal 
bleeding, sometimes heavy and prolonged (see Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE). 
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• General disorders: headache, dizziness, and chills and fever. (Because castor oil is an 
excipient of the misoprostol component of the MS-2 Step pack, digestive symptoms 
(nausea, vomiting, abdominal pain) can be observed). 

The adverse events reported with mifepristone and a prostaglandin analogue such as GyMiso®, 
classified according to frequency and system organ class, are summarised as shown in ~ Formatted: Font: 11 pt. Not Bold 

1~ -

Table 1: Adverse Events for the Combined Use of Mifeoristone and Misoorostol 

Med0RA Adverse events (freQuencvl 

System Organ Class Very Common Uncommon Rare Unknown 
common ~1/100 to .::. 1/1000 to .::. 1/10000 to < frequency 

~ 1/10 < 1/10 < 1/100 1/1000 and very 
rare 
I< 1/10000)• 

Infections and Infection Toxic shock 
infestations syndrome 

Neoplasms benign, Elevated alpha-
malignant and foeto protein 
unspecified Elevated 

carcinoembryonic 
antigen 

Blood and Thrombotic 
lymphatic system thrombocytopenic 
disorders purpura 

Thrombocytopenia 
Induced systemic 
lupus 
erythematosus 

Psychiatric Mania 
disorders 

Nervous system Headache Epilepsy 
disorders Dizziness Neurogenic 

tinnitus 
Eye disorders Ophthalmoplegia 

Cardiac disorders Myocardial 
infarction 
Induced Adam-
Stokes syndrome 
Arrhvfhmia 

Vascular disorders Hot flush Superficial 
Hypotension thrombophlebitis 
10.25%) 

Respiratory, Bronchospasm 
thoracic and Induced bronchial 
mediastinal asthma 
disorders 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

Gastrointestinal 
disorders 

Nausea 
Vomiting 
Diarrhoea   
Gastric 
discomfort  
Abdominal 
pain 

Cramping, 
light or 
moderate 

  Gastric bleeding 
Necrotising 
pancreatitis 

 

Hepatobiliary 
disorders 

      Abnormal liver 
function tests 
Hepatic failure 
Hepatorenal failure 

 

Skin and 
subcutaneous 
tissue disorders 

    Skin rash / 
pruritus 

Urticarial reaction  
Toxic epidermal 
necrolysis  
Erythema 
nodosum 
Angioedema* 
 

Acute 
generalized 
exanthematous 
pustulosis  
 

Musculoskeletal 
and connective 
tissue disorders 

      Limb spasm  

Renal and urinary 
disorders 

      Renal failure  

Pregnancy, 
puerperium and 
perinatal conditions 

Uterine 
contractions 
or cramping 
(10 to 45%) 
in the hours 
following 
prostaglandin 
intake. 

Heavy 
bleeding 
occurs in 
about 5% of 
the cases and 
may require 
haemostatic 
curettage in 
up to 1.4% of 
the cases. 
Fetal 
malformations 

  Hydatiform mole  
Ectopic pregnancy  
Amniotic band 
syndrome  
Gestational 
trophoblastic tumor  
Uteroplacental 
apoplexy 

 

Reproductive 
system and breast 
disorders 

Vaginal 
bleeding 
Uterine 
spasm 

Prolonged 
post-abortion 
bleeding 
Spotting 
Severe 
haemorrhage 
Endometritis 
Breast 
tenderness 
Heavy 
bleeding 

Haemorrhagic 
shock    
Salpingitis 

Bilateral adnexal 
mass 
Intrauterine 
adhesion   
Ovarian cyst 
rupture  
Breast abscess 
Haematosalpynx  
Uterine rupture 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

General disorders 
and administration 
site conditions 

Fatigue 
Chill / fever 

Fainting    Anaphylaxis 
Periorbital edema 
Vagal symptoms 

 

*Including occasional case reports 

• Post-marketing experience indicates that death can occur as a result of medical 
termination of pregnancy (although this is a very rare outcome, <1 in 100,000).  The 
reported deaths were due to sepsis (fatal toxic shock syndrome) associated with 
Clostridium sordellii, which also occurs in association with childbirth and spontaneous 
termination.  The symptoms of Clostridium sordellii infection are sometimes not the 
usual symptoms of sepsis.  Therefore, the possibility of sepsis should be considered in 
all women who are undergoing medical termination and who present with nausea, 
vomiting, or diarrhoea and weakness, with or without abdominal pain.   These 
symptoms, even without a fever, may indicate Clostridium sordellii infection.  Strong 
consideration should be given to obtaining a complete blood count in these patients.  
Significant leukocytosis with a marked left shift and haemo-concentration may be 
indicative of sepsis.  Doctors should consider immediately initiating treatment with 
antibiotics that includes coverage of anaerobic bacteria such as Clostridium sordellii.  
Refer to Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE.   
 

• Bleeding is an almost constant part of the procedure, whatever the prostaglandin 
analogue used, and at any pregnancy term, although it is usually more abundant when 
pregnancy age increases.  It can occur after mifepristone alone.  When heavy, it 
usually reflects incomplete abortion and is observed in approximately 3 to 12% of 
cases, depending on the pregnancy age and the prostaglandin analogue used, and 
needs specific treatment.  It can necessitate a blood transfusion in up to 0.2% of 
cases.  It can be prolonged for several days after prostaglandin analogue 
administration and sometimes leads to a decrease in haemoglobin levels.  This 
potentially severe complication justifies that after intake (i) follow-up takes place 
approximately 14 to 21 days after Mifepristone Linepharma administration to ensure 
that expulsion is complete with no persisting bleeding and (ii) until follow-up has taken 
place, the woman remains close to a facility where she can be treated at any moment 
in case of severe or prolonged bleeding.  Refer to Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE. 

The issue of the outcome of persisting pregnancy in the case of failure of the medical method 
remains incompletely solved; a risk of malformation attributable to mifepristone or to 
prostaglandin analogues such as misoprostol cannot be excluded, and women should be 
adequately counselled in such a situation.  Another fact to take into consideration is the 
possibility of a pregnancy persisting in the form of an ectopic pregnancy, since evidence 
suggests that the method does not appear able to terminate an ectopic pregnancy. 

Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is important. 
It allows continued monitoring of the benefit-risk balance of the medicinal product. Healthcare 
professionals are asked to report any suspected adverse reactions 
at www.tga.gov.au/reporting-problems and to MS Health at 1300 515 883. 
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4.9 OVERDOSE 
Mifepristone Linepharma 
No case of overdose has been reported.  
In the event of massive ingestion signs of adrenal failure might occur. Signs of acute intoxication 
may require specialist treatment including the administration of dexamethasone. 
GyMiso® 
The toxic dose of misoprostol in humans has not been determined.  Cumulative total daily doses 
of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 
Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea, 
abdominal pain, diarrhoea, fever, palpitations, hypotension or bradycardia.  Hypertension and 
tachycardia have also been reported following overdoses.  Overdose in pregnancy has resulted 
in uterine contractions with fetal death.  
There is no specific antidote.  Treatment should be symptomatic and supportive.  Consider 
administration of activated charcoal in the event of a potentially toxic ingestion.  Activated 
charcoal may reduce absorption of misoprostol if given within one or two hours after ingestion.  
In patients who are not fully conscious or have impaired gag reflex, consideration should be 
given to administering activated charcoal via a nasogastric tube, once the airway is protected. 
For information on the management of overdose, contact the Poisons Information Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES 

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of Action  
Mifepristone Linepharma 
Pharmacotherapeutic group: Other Sex Hormone and Modulator of the Reproductive function/ 
Antiprogestogen.  ATC code: GO3XB01 
Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors.  
Mifepristone binds to human progesterone receptors with nanomolar affinity. In animals, oral 
administration was shown to inhibit the action of endogenous or exogenous progesterone in 
multiple species (rat, mouse, rabbit, dog and monkey). This action is manifested in the form of 
pregnancy termination.  
In women at doses of greater than or equal to 1 mg/kg, mifepristone antagonises the 
endometrial and myometrial effects of progesterone. During pregnancy it sensitises the 
myometrium to the contraction inducing action of prostaglandins. While clinical data have 
demonstrated that mifepristone facilitates dilatation of the cervix, no data are available to 
indicate that this results in a lowering of the rate of early or late complications to the dilatation 
procedure.  
In the event of an early termination of pregnancy, the combination of a prostaglandin 
analogue used in a sequential regimen after mifepristone leads to an increase in the success 
rate and accelerates the expulsion of the conceptus. 
Mifepristone binds to the glucocorticoid receptor with affinity comparable to that for the 
progesterone receptor. Full inhibition of the action of dexamethasone was evident in rats at 
oral doses 0.5-1.1 times the human dose adjusted for body surface area. In man the 
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antiglucocorticoid action is manifested at a dose equal to or greater than 4.5 mg/kg by a 
compensatory elevation of ACTH and cortisol.  
Mifepristone also has some anti-androgenic activity. In toxicological studies in rats and 
monkeys up to a duration of 6 months, mifepristone produced effects related to its 
antihormonal (antiprogesterone, antiglucocorticoid and antiandrogenic) activity.  
GyMiso® 
Pharmacotherapeutic group: Other gynecological medicines – prostaglandins.  ATC code: 
G02AD06 
Misoprostol is a synthetic analogue of prostaglandin E1.  At the recommended dosages, 
misoprostol induces contractions of the smooth muscle fibers in the myometrium and 
relaxation of the uterine cervix.  The uterotonic properties of misoprostol should facilitate 
cervical opening and evacuation of intrauterine debris. 
In the event of an early termination of pregnancy, the combination of GyMiso® used in a 
sequential regimen after mifepristone leads to an increase in the success rate and accelerates 
the expulsion of the conceptus. 
Pharmacodynamic studies in early pregnancy have found an increase in uterine tone around 
8 minutes after oral and 40 minutes after buccal misoprostol, with sustained contractions 
achieved by a mean of around 90 minutes and uterine activity peaking prior to 5 hours.  
Following oral administration uterine activity rises earlier than other routes, but is lower 
overall.  Pretreatment with mifepristone has previously been shown to increase uterine 
contractility in response to misoprostol. 
 
Clinical trials 
Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request. 
An open-label single-group prospective trial performed in Mexico by Gynuity Healthcare, USA, 
involving 971 women available for efficacy treated with 200 mg mifepristone followed by 800 
micrograms misoprostol administered buccally indicated that efficacy was 98.0, 96.8 and 
95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively.  In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 
and 4.1% respectively.  In this study 25 women received a second dose of misoprostol, in 
each case, a dose of 800 micrograms by the buccal route.  Of those 25, 20 had a successful 
outcome with medication alone, 4 had a surgical intervention and 1 woman did not return for 
follow up.  In this study, bleeding occurred in all women independent of outcome, and was 
judged as more than expected in 27.1% of the women. 
In an Authorised Prescribers Program in Australia in 2012 that included 7,166 women, 
efficacy was 97.4% for women with gestational age <49 days, and 95.2% for women with 
gestational age of 49-63 days.  The rate of incomplete termination requiring aspiration was: 
<49 days: 2.3%; 49-63 days: 4.8%.  The rate of ongoing pregnancies was: <49 days: 0.3%; 
49-63 days: 0.6%.  Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 
Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens.  In one study of 966 patients1  with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of 
misoprostol orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for 
the buccal group (RR 0.95, 95% CI 0.92-0.98, p=0.003).   

 
1 Winikoff B et al. Obstetr Gynecol 2008, 1303-10 
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Studies published on the combination of mifepristone 200 mg and misoprostol 800 
micrograms buccally, and reporting outcomes by gestational age, encompass 399 women 
with gestational ages 50 – 56 days and 344 women with gestational ages 57 – 63234567 days.  
Efficacy ranged from 86.5 to 98.5% in women with gestational age 50 – 56 days and from 
93.0 to 100% in those with gestational age 57 – 63 days.  In these studies, the rate of ongoing 
pregnancies ranged from 0 to 7.1% in women with gestational age 50 – 56 days and from 0 to 
2.3% in those with gestational age 57 – 63 days. 
Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed 
before prostaglandin administration.  Median bleeding time is 10 to 16 days.  Bleeding is 
judged more or much more abundant than usual menses for 2 to 3 days after prostaglandin.  
In studies where it was measured, there was a slight but significant decrease in haemoglobin 
level after compared to baseline.  In one study blood loss was quantified: the median blood 
loss was 83 mL and 5.4% of women had a blood loss above 200 mL. Expulsion usually takes 
place within 3 hours after misoprostol in approximately half of the women, and within 4 hours 
after misoprostol in approximately 50 to 90% of women. 

5.2 PHARMACOKINETIC PROPERTIES 

Absorption 
Mifepristone Linepharma 
After oral administration of a single dose of 200 mg, mifepristone is rapidly absorbed.  The 
peak concentration of 2.3 to 2.7 mg/L is reached after 0.75 hours (mean of 49 subjects).  The 
half-life of mifepristone is 36.5 to 38.3 hours.  
Mifepristone shows non-linear pharmacokinetics.  Following the distribution phase the 
elimination is at first slow, with a half-life of approximately 12 to 72 hours, and then the 
concentration is more rapidly reduced with a half-life of 18 hours.  With radio-receptor 
analysis, the final half-life is shown to be up to 90 hours, including all mifepristone metabolites 
that can bind to progesterone receptors. 
After administration of low doses of mifepristone (20 mg orally or intravenously), the absolute 
bioavailability is 69%.  
GyMiso® 
When administered orally, misoprostol is rapidly absorbed and metabolised.  Peak 
concentrations around 1.1 ng/mL were reached about 15 minutes after a 400 µg dose in the 
fasting state.  Plasma concentrations of its main degradation metabolite, misoprostol acid, 
reach their peak of 2 - 2.5 ng/mL after a 2 µg/kg oral dose within approximately 30 minutes 
and rapidly decline thereafter.  As a result, uterine contractility increases and then plateaus 
after about one hour.  Absorption is almost complete, measured at levels between 64 - 73% 
from urinary data.   
For a single oral administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 
GyMiso®), AUC0-t was 1.9709 ± 0.8130 hr.ng/mL, AUC0-∞ was 2.0192 ± 0.8032 hr.ng/mL and 
Cmax was 2.6830 ± 1.2161 ng/mL.  For a single buccal administration of 800 micrograms 
misoprostol (4 tablets of 200 micrograms GyMiso®), AUC0-t was 1.9095 ± 0.2909 hr.ng/mL, 
AUC0-∞ was 2.0726 ± 0.3578 hr.ng/mL and Cmax was 1.3611 ± 0.3436 ng/mL.  For a single 
sublingual administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 

 
2 Chong et al 2012 Contraception 86, 251–256 
3 Fjerstad et al 2009 Contraception 80, 282-286 
4 Boersma et al 2011 Eur J of Contraception & Reproductive Health Care 16, 61-66 
5 Ngoc et al 2011 Contraception 83, 410 – 417 
6 Blum et al 2012 Int J Gynecol Obstetr 118, 166 - 171 
7 WHO 2000 Br J Obstetr Gynecol 107, 524-30 
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GyMiso®), AUC0-t was 3.0574 ± 0.9872 hr.ng/mL, AUC0-∞ was 3.2094 ±1.0417 hr.ng/mL and 
Cmax was 2.4391 ± 1.1567 ng/mL.  For log-transformed AUC0-t, AUC0-∞ and Cmax, there were 
statistically significant differences between 3 treatment groups (p = 0.0159, 0.0162 and 
0.0083, respectively).  Sublingual administration of misoprostol had a higher AUC0-∞ 
compared with buccal and oral administration which indicated bioavailability was higher by the 
sublingual route.  Misoprostol sublingual and oral administration resulted in higher Cmax 
compared with buccal.  The Cmax of buccal administration was achieved later compared with 
other routes of administration.  No difference was found when comparing oral, sublingual and 
buccal half-lives (p= 0.4495). 

Distribution 
Mifepristone Linepharma 
In plasma, mifepristone is 98% bound to plasma proteins: albumin and principally alpha-1-acid 
glycoprotein (AAG), to which binding is saturable.  Due to this specific binding, the volume of 
distribution and plasma clearance of mifepristone are inversely proportional to the plasma 
concentration of AAG.  
GyMiso® 
Serum protein binding of labeled misoprostol acid was studied in man and was similar in 
young (81-88%) and elderly (81-89%) subjects.  Accumulation in erythrocytes was not seen. 

Metabolism 
Mifepristone Linepharma 
N mono- and di-demethylation and terminal hydroxylation of the 17-propynyl chain are primary 
metabolic pathways of hepatic oxidative metabolism.  Metabolites are detectable in plasma 1 
hour after ingestion of mifepristone.  Plasma AUC for the dominant metabolite, 
monodemethylated mifepristone, is approximately double that of the unchanged mifepristone 
at the clinical dose, and this metabolite retains significant affinity for the progesterone 
receptor.  The other metabolites also display some progesterone receptor affinity 
(approximately 10 to 15% that of mifepristone).  The metabolites may contribute to the 
pharmacological effects of mifepristone. 
In vitro CYP3A4 appears as the isoenzyme primarily responsible for mifepristone 
demethylation and hydroxylation in human liver microsomes.  CYP3A4 substrates 
progesterone and midazolam inhibited metabolite formation by up to 77%.  Other isoenzymes 
(CYP1A2, CYP2C9, CYP2C19, CYP2D6, CYP2E1) had apparently no action on mifepristone 
metabolism.  
GyMiso® 
Metabolism of misoprostol to misoprostol acid is rapid with no intact misoprostol found in 
plasma consistent with an in vitro half-life of 6.4 minutes for de-esterification of misoprostol in 
human plasma at 37ºC.  Elimination of misoprostol and its metabolites is also rapid with a 
plasma elimination half-life of 35 minutes. 

Excretion  
Mifepristone Linepharma 
After administration of 600 mg radiolabelled mifepristone, 10% of the total radioactivity was 
recovered in urine and 90% in faeces. 
GyMiso® 
The liver is the primary site of metabolism and between 1-4% of misoprostol acid is excreted 
in the urine. 
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5.3 PRECLINICAL SAFETY DATA 

Genotoxicity 
Mifepristone Linepharma 
Mifepristone has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; gene conversion in yeast; unscheduled DNA synthesis in HeLa cells; and for 
clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone marrow 
micronucleus test). No evidence of genotoxicity was observed. 
GyMiso® 
Misoprostol has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; and for clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone 
marrow micronucleus test).  No evidence of genotoxicity was observed. 

Carcinogenicity 
Mifepristone Linepharma 
No long-term animal carcinogenicity studies have been conducted with mifepristone. Based 
on the negative genotoxicity results, findings in general repeat-dose toxicity studies and 
considering the pattern of clinical use, mifepristone is not predicted to pose a particular 
carcinogenic risk. 
GyMiso®  
The potential carcinogenicity of misoprostol has been evaluated in both mice and rats.  There 
was no evidence of an effect of misoprostol on tumour occurrence or incidence in rats 
receiving oral doses up to 2.4 mg/kg/day for 24 months.  Similarly, there was no effect of 
misoprostol on tumour occurrence or incidence in mice receiving oral doses up to 16 
mg/kg/day for 21 months.  These doses are at least 27 times the recommended human dose, 
on a mg/m2 body surface area basis. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 
Mifepristone Linepharma 200 mg tablet contains the following excipients: maize starch, 
povidone, microcrystalline cellulose, colloidal anhydrous silica and magnesium stearate.  
GyMiso® contains the following excipients: hypromellose, microcrystalline cellulose, sodium 
starch glycollate type A and hydrogenated castor oil.  

6.2 INCOMPATIBILITIES 
Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine.  

6.3 SHELF LIFE 
Do not use after the expiry date printed on the carton labels of the composite pack and the 
individual components. 
In Australia, information on the shelf life can be found on the public summary of the Australian 
Register of Therapeutic Goods (ARTG). The expiry date can be found on the packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 
Store below 25°C, keep in the original container to protect from light.  
Keep out of reach of children. 
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Mifepristone Linepharma 
     Keep in the original green carton in order to protect from light 
GyMiso® 
     Keep in the original purple carton 

6.5 NATURE AND CONTENTS OF CONTAINER 
Each MS-2 Step composite pack consists of: 
• 1 green carton containing Mifepristone Linepharma 200 mg tablet packaged in a 
PVC/PVDC/Aluminium blister. Pack size of 1 tablet.   
• 1 purple carton containing GyMiso® misoprostol 200 microgram tablet packaged in a 
dual-faced Aluminium blister.  Pack size of 4 tablets (2 tablets per blister). 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
In Australia, any unused medicine or waste material should be disposed of by taking to your 
local pharmacy. 

6.7 PHYSICOCHEMICAL PROPERTIES 

Mifepristone  
 
Chemical structure 

 
Molecular formula: C29H35NO2   Molecular weight: 429.6 

CAS number 
CAS Registry Number: 84371-65-3 

GyMiso® 

Chemical Structure 

 
Molecular formula:C22H38O5                                                           Molecular weight: 382.5 
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CAS number 

CAS Registry Number: 59122-46-2 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule4 

8 SPONSOR 

MS Health Pty Ltd 
Suite 60, 278 Church Street, 
Richmond, VIC, Australia, 3121 
Ph 1300 515 883 

MS-2 Step® is a registered trademark of MSI Reproductive Choices (UK). Mifepristone 
Linephanna and GyMiso® are licensed from Linepharma International Limited (UK). 

9 DATE OF FIRST APPROVAL 

4 June 2014 

10 DATE OF REVISION 

11 SUMMARY TABLE OF CHANGES 

Section 
Summary of new information Changed 
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4.2 Certification of doctors removed 

4.4 Reference to 24-hour help line in guideline removed and instructions for further 
medical advice added. 
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AUSTRALIAN PRODUCT INFORMATION 
MS-2-STEP 

(Mifepristone and Misoprostol) 
Tablets 

It is very important that all patients receiving these medications are followed up by a healthcare 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even 
if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
carefully. 

 
This document refers to the use of MS-2 Step, which consists of Mifepristone Linepharma 200 
mg tablet and GyMiso® misoprostol 200 microgram tablets in combination.  These medicines 
are indicated in females of childbearing age for the medical termination of an intrauterine 
pregnancy, up to 63 days of gestation.  The Mifepristone Linepharma 200 mg tablet component 
of this therapy is also used to treat another condition.  For information about the treatment of 
the other condition, refer to the full Product Information for Mifepristone Linepharma 200 mg 
tablet individual product (AUST R 175671). 

1 NAME OF THE MEDICINE  

Mifepristone and Misoprostol  

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
MS-2 Step is a composite pack containing:  
 
Mifepristone Linepharma 
 
Each tablet contains 200 mg of mifepristone.   
 
For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 
 
GyMiso® 

 
Each tablet contains 200 micrograms of misoprostol as a 1% dispersion of misoprostol-
hypromellose. Misoprostol is a clear, colourless or yellowish oily liquid.    
 
For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 
 
3 PHARMACEUTICAL FORM 
Mifepristone Linepharma 
White to off-white, round biconvex tablets, diameter 11 mm, with “MF” debossed on one side 
of the tablet.  
GyMiso® 
White, flat round tablet with “ML” debossed on one side and “200” on the other side. 
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4 CLINICAL PARTICULARS 

4.1 THERAPEUTIC INDICATIONS 
MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation. 
It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed 
by ultrasound.  In the event that an ultrasound is not possible, extra caution should be exercised.   
Ultrasound is also useful to exclude ectopic pregnancy 

4.2 DOSE AND METHOD OF ADMINSTRATION 
MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of 
gestation. 
The method of administration is as follows:  
Mifepristone:  200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 
hours later by the administration of GyMiso®. 
GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 200 micrograms) 
buccally, i.e: kept between the cheek and the gum for 30 minutes before any fragments being 
swallowed with water. 
When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return 
to the treating healthcare practitioner for assessment and discussion of treatment options, which 
may include pregnancy termination by surgery.   
No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic 
insufficiency when administered at the recommended doses. 
There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol.  MS-2 Step should be taken 2 hours before or 2 hours after a meal. 
Refer also to 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE. 
MS-2 Step should only be prescribed by healthcare practitioners with the appropriate 
qualifications and training.  Ectopic pregnancy should be excluded, an intrauterine device (IUD) 
(if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplete abortion or bleeding. 

4.3 CONTRAINDICATIONS 
MS-2 Step should not be prescribed in the following situations:  

• Lack of access to emergency medical care in the 14 days following start of the 
treatment (i.e. administration of mifepristone);  

• Suspected or confirmed ectopic pregnancy; 
• Asthma uncontrolled by therapy; 
• Intrauterine device (IUD) in place; 
• Uncertainty about gestational age; 
• Chronic adrenal failure; 
• Concurrent long term corticosteroid therapy; 
• Suspected or known haemorrhagic disorders or treatment with anti-coagulants; 
• Hypersensitivity to mifepristone, misoprostol (or any prostaglandin), or any of the 

excipients used in MS-2 Step;  
• Pregnancy not confirmed by an ultrasound or biological test such as urine or serum 

HCG; 
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4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
The prescriber must ensure that consent and treatment of the patient is in accordance with the 
appropriate state or territory legislation.  
If applicable, medical practitioner’s advice should be sought in the event that further 
management of patients with medical comorbidities or adverse events is required. 
Take special care in case of suspected acute adrenal failure. In case of suspected acute adrenal 
failure, dexamethasone administration is recommended (please refer to the dexamethasone 
Product Information). 
Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 
to 4 days following intake of mifepristone.  Therapy should be adjusted.  
Rare serious cardiovascular accidents have been reported following administration of 
prostaglandins including misoprostol.  For this reason women with risk factors for cardiovascular 
disease or established cardiovascular disease should be treated with caution.  
Although no epileptic seizures have been reported with misoprostol, some have been reported 
with prostaglandins and other prostaglandin analogues, and therefore this possibility should be 
borne in mind in patients with a history of epilepsy. 
Bronchospasm may occur with some prostaglandins and prostaglandin analogues.  The 
possibility should be borne in mind in patients with a history of asthma. 
Severe cutaneous adverse reactions, including toxic epidermal necrolysis and acute 
generalised exanthematous pustulosis, have been reported in association with mifepristone 
(see Section 4.8 ADVERSE EVENTS (UNDESIRABLE EFFECTS)). In patients who 
experience severe cutaneous adverse reactions, treatment with mifepristone should be 
immediately discontinued. Re-treatment with mifepristone is not recommended.  
Cases of skin rash following misoprostol administration were reported by patients in clinical 
trials. Angioedema of the face, lips, tongue, and/or larynx, including cases of anaphylaxis 
have been reported in post-market surveillance with the use of mifepristone and misoprostol, 
including angioedema occurring within an hour of misoprostol intake. Angioedema associated 
with upper airway swelling may be life threatening. If the tongue, hypopharynx, or larynx has 
been involved, appropriate therapy and/or measures necessary to ensure a patent airway 
should be promptly provided. 
No data is available in patients with inherited porphyria. 
In the case of a pregnancy occurring with an intra-uterine device in situ, this device must be 
removed before administration of Mifepristone Linepharma. 

• Populations not studied: 

In the absence of specific studies, MS-2 Step is not recommended in patients with: 
o Cardiovascular disease 
o Hypertensive disease 
o Hepatic disease 
o Respiratory disease 
o Renal disease 
o Diabetes 
o Severe anaemia 
o Malnutrition 
o Heavy smokers 

Women who are older than 35 years and who also smoke 15+ cigarettes per day should be 
treated with caution because such patients were generally excluded from clinical trials of 
mifepristone. 

• Specific precautions relating to medical termination of an intra-uterine pregnancy: 

Document 6



Product Information - Australia 
 

Page 4 of 18 
 

o Ectopic pregnancy 
Ectopic pregnancy should be excluded and gestation confirmed prior to medical abortion. 

o Rhesus alloimmunisation 
The use of MS-2 Step requires rhesus determination and hence the prevention of rhesus allo-
immunisation. 

o Explanation of requirements for the method 
This method requires the involvement of the woman who should be informed of the 
requirements of the medical method, which involves: 

▪ The necessity to take both Mifepristone Linepharma and GyMiso® in sequence 
according to instructions  

▪ The need for follow-up within 14 to 21 days after intake of Mifepristone Linepharma 
in order to confirm that the abortion is complete 

▪ The non-negligible risk of failure (see Section 5.1 PHARMACODYNAMIC 
PROPERTIES - Clinical Trials) of the medical method which may require 
termination by another method 

▪ On discharge from the treatment centre all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely 
signs and symptoms she may experience and have direct access to the treatment 
centre by telephone or local access 

The expulsion may take place before GyMiso® administration (in about 3% of cases).  This 
does not preclude the need for follow-up to confirm complete expulsion. 
The following risks related to the medical method must be taken into account and explained to 
the woman: 

o Failures 
The non-negligible risk of failure (including continuing pregnancy and incomplete abortion), 
which occurs in up to 7% of cases prior to 63 days gestation, makes follow up mandatory in 
order to check that the expulsion is completed.  Up to 63 days about 1% women will have 
continuing pregnancies, the rest needing curettage for other reasons. 
Exposure of the fetus to misoprostol or mifepristone increases the risk of developing Moebius 
syndrome and/or an amniotic band syndrome and/or central nervous system anomalies (see 
Section 4.6 FERTILITY, PREGNANCY AND LACTATION - Use in Pregnancy). A second 
termination of pregnancy procedure shall be considered. In case of continuation of the 
pregnancy close monitoring by ultrasound scan must be performed in specialised centres. 
In cases of non-complete expulsion, a surgical intervention may be necessary.  
 

o Bleeding 
The patient must be informed of the occurrence of prolonged vaginal bleeding (an average of 
10 to 16 days after Mifepristone Linepharma and GyMiso® intake) which may be heavy.  
Bleeding occurs in almost all cases and is not in any way proof of complete expulsion.  
Persistent bleeding can be the consequence of incomplete expulsion.  Bleeding can be large 
enough to necessitate a blood transfusion, in up to 0.2 % of cases up to 63 days gestation 
and to lead to a significant decrease in haemoglobin levels.  
The patient should be informed not to travel far away from the prescribing centre as long as 
complete expulsion has not been recorded.  She will receive precise instructions as to whom 
she should contact and where to go, in the event of any problems emerging, particularly in the 
case of very heavy vaginal bleeding.  
As per the Royal College of Obstetricians and Gynaecologists guideline, (The Care of Women 
Requesting Induced Abortion, November 2011), the following is recommended: 
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“Following abortion, women should be provided with verbal and written information 
about:  
• symptoms they may experience, emphasising those which would necessitate an 
urgent medical consultation  
• symptoms suggestive of continuing pregnancy. 
Independent providers of abortion services should have arrangements in place for 
referring women to a public hospital emergency department for assessment and 
admission. ” 
“On discharge, all women should be given a letter providing sufficient information about 
the procedure to allow another practitioner elsewhere to manage any complications”. 

Follow-up must take place within a period of 14 to 21 days after administration of Mifepristone 
Linepharma to verify by the appropriate means (clinical examination, ultrasound scan, or beta-
hCG measurement) that expulsion has been completed and that vaginal bleeding has 
stopped.  In case of persistent bleeding (even light) beyond this follow-up, the disappearance 
of bleeding should be checked within a few days.  
If an ongoing pregnancy is suspected, a further ultrasound scan may be required to evaluate 
its viability.  
Persistence of vaginal bleeding at this point could signify incomplete abortion, or an unnoticed 
extra-uterine pregnancy, and appropriate treatment should be considered.  In the event of an 
ongoing pregnancy diagnosed after follow-up, termination by another method will be offered to 
the woman.  
Since heavy bleeding requiring haemostatic curettage occurs in up to 5 % of cases during the 
medical method of pregnancy termination, special care should be given to patients with 
haemostatic disorders with hypocoagulability, or with anaemia.  The decision to use the 
medical or the surgical method should be decided with specialised consultants according to 
the type of haemostatic disorder and the level of anaemia. 

o Infection  
As with other types of abortion, cases of serious bacterial infection, including very rare cases 
of fatal septic shock, have been reported following the use of mifepristone and misoprostol.  
No causal relationship between these events and the use of mifepristone and misoprostol has 
been established.  Treating healthcare practitioners evaluating a patient who is undergoing a 
medical abortion should be alert to the possibility of this rare event and immediately seek a 
medical practitioner’s (doctors) advice.  In particular, a sustained fever of 38ºC or higher, 
severe abdominal pain, or pelvic tenderness in the days after a medical abortion may be an 
indication of infection. 
A high index of suspicion is needed to rule out sepsis (from e.g. Clostridium sordellii or other 
species e.g. Streptococcus) if a patient reports abdominal pain or discomfort or general 
malaise (including weakness, nausea, vomiting or diarrhoea) more than 24 hours after taking 
misoprostol.  However, the symptoms of Clostridium sordellii infection are sometimes not the 
usual symptoms of sepsis and very rarely, deaths have been reported in patients who 
presented without fever, with or without abdominal pain, but with leukocytosis with a marked 
left shift, tachycardia, haemo-concentration, and general malaise.  Therefore, the possibility of 
sepsis should be considered in all women who are undergoing medical termination and who 
present with nausea, vomiting, or diarrhoea and weakness with or without abdominal pain.  
These symptoms, even without a fever, may indicate Clostridium sordellii infection.  Strong 
consideration should be given to obtaining a complete blood count in these patients.  
Significant leukocytosis with a marked left shift and haemo-concentration may be indicative of 
sepsis.  Doctors should consider immediately initiating treatment with antibiotics that includes 
coverage of anaerobic bacteria such as Clostridium sordellii.  Most of the reported deaths 
occurred in women who used vaginally administered misoprostol however deaths following 
other forms of administration have been reported.  No causal relationship between 
mifepristone and misoprostol use and an increased risk of infection or death has been 
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established.  Clostridium sordellii and other infections such as Streptococcus and other 
bacteria have also been reported very rarely following childbirth (vaginal delivery and 
caesarian section), and in other gynaecologic and non-gynaecologic conditions.  Reviews 
have estimated overall serious infection rates after medical abortion at less than 1%. 

Use in the elderly 
There is no relevant use of MS-2 Step in the elderly population in the indication. 

Paediatric use 
Limited data are available for use of MS-2 Step in women under 18 years of age.   
There is no relevant use of MS-2 Step in the prepubertal paediatric population in the 
indication. Administration to adolescents less than 18 years of age should be undertaken with 
caution. 

Effects on laboratory tests 
There are no known effects of mifepristone or misoprostol on laboratory tests.  

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Mifepristone Linepharma 
No interaction studies have been performed.  
On the basis of mifepristone’s metabolism by CYP3A4, it is possible that ketoconazole, 
itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing serum 
levels of mifepristone).  Furthermore, rifampicin, dexamethasone, St. John's Wort and certain 
anticonvulsants (phenytoin, phenobarbital (phenobarbitone), carbamazepine) may induce 
mifepristone metabolism (lowering serum levels of mifepristone).  
Based on in vitro information showing that mifepristone acts as a mechanism-based inhibitor 
of CYP3A4, co-administration of mifepristone may lead to an increase in serum levels of 
drugs that are CYP3A4 substrates.  Due to the irreversible nature of the CYP binding and the 
slow elimination of mifepristone from the body, such interaction may be observed for a 
prolonged period after its administration.  Therefore, caution should be exercised when 
mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia. 
GyMiso® 
Misoprostol has no known drug interactions.  No induction of the hepatic cytochrome P-450 
enzyme system has been observed. The serum protein binding of misoprostol acid was not 
affected by indometacin, ranitidine, digoxin, phenylbutazone, warfarin, diazepam, methyldopa, 
propranolol, triamterene, cimetidine, paracetamol, ibuprofen, chlorpropamide and 
hydrochlorothiazide.  With salicylic acid (300 µg/mL), the protein binding of misoprostol was 
lowered from 84 to 52% which is not considered clinically significant since the binding of 
misoprostol acid is not extensive and its elimination half-life is very short. 
In laboratory studies, misoprostol has no significant effect on the cytochrome P450 linked 
hepatic mixed function oxidase system, and therefore should not affect the metabolism of 
theophylline, warfarin, benzodiazepines or other drugs normally metabolised by this system.  
No drug interactions have been attributed to misoprostol in extensive clinical trials.  As such, 
other drugs would be unlikely to interfere with misoprostol’s metabolism in either normal or 
hepatically-impaired patients. 
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4.6 FERTILITY, PREGNANCY AND LACTATION  

Effects on fertility 
During clinical trials, pregnancies occurred between embryo expulsion and the resumption of 
menses.   
Mifepristone Linepharma 
Mifepristone inhibited oestrus cycling in rats at oral doses of 0.3-1 mg/kg/day (less that the 
clinical dose adjusted for body surface area) in a 3-week study.  This was reversed over the 
following 2-3 weeks and no subsequent effects on reproductive performance were found. 
GyMiso® 
In fertility studies in rats in which treated females were mated with treated males, increased 
pre-implantation losses were observed with misoprostol at oral doses greater than 
1 mg/kg/day (11 times the recommended human dose, on a mg/m2 basis).  Post-implantation 
loss was also increased at 10 mg/kg/day (114 times the recommended human dose, on a 
mg/m2 basis). 

Use in pregnancy  
Mifepristone Linepharma 
In animals, the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule.  
Fetal skull/brain malformations, presumed to be related to treatment, have been observed in 
rabbits and monkeys, but not mice or rats, treated with sub-abortive doses of mifepristone.  
These most likely occurred secondary to mifepristone’s effect on the uterus due to 
antagonism of progesterone. 
Delayed development of the righting reflex and slight inhibition of locomotor development 
were observed in rats when administered mifepristone at the high-dose level (1 mg/kg/day) 
from day 15 of gestation to the end of the lactation period (postnatal day 21). 
A review of births from 105 pregnancies exposed during first trimester of pregnancy to 
mifepristone alone (46 cases) or to both mifepristone and misoprostol (59 cases) has recently 
been published.  There were 94 live births (90.4%) and 10 (9.6%) miscarriages (including one 
with major malformation).  Elective termination of pregnancy was performed after the 
subsequent diagnosis of trisomy 21 in one case.  The overall rate of major congenital 
malformations was 4.2% (95% CI: 1.2 – 10.4%), with two cases among 38 patients exposed 
to mifepristone alone and two cases among 57 patients exposed to both mifepristone and 
misoprostol.  In conclusion, this unique prospective study found that the rate of major 
malformations after exposure to mifepristone during the first trimester of pregnancy is only 
slightly higher than the expected 2 – 3% rate in the general population.  Nevertheless, data in 
humans are still too limited to determine whether the molecule is a human teratogen.  
GyMiso® 
Use of misoprostol has been associated with birth defects.  In a few cases where misoprostol 
was self-administered (orally or vaginally) in order to induce an abortion, the following 
deleterious effects of misoprostol have been suggested: malformations of limbs, of fetal 
movements and of cranial nerves (hypomimia, abnormalities in suckling, deglutition, and eye 
movements).  To date, a risk of malformation cannot be excluded. 
Reproductive toxicity studies in animals showed embryotoxicity (increased resorptions) with 
oral doses of 1 mg/kg/day in rabbits, 10 mg/kg/day in rats, and 20 mg/kg in mice when 
treatment occurred during the period of organogenesis.  An increased incidence of skeletal 
abnormalities was observed with an oral dose of 1 mg/kg/day in rabbits (possibly due to 
maternal toxicity) while an increased incidence of cleft palate was seen at a single oral dose 
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of 30 mg/kg in mice (28 and 170 times the recommended human dose, on a mg/m2 body 
surface area basis, respectively). 
Failure of pregnancy termination (continuing pregnancy)  
Use in pregnancy has been associated with an increased risk of birth defects/malformations 
for ongoing pregnancies exposed to mifepristone and misoprostol or misoprostol alone, 
compared to control group.  In particular, prenatal exposure to misoprostol has been 
associated with Moebius syndrome (congenital facial paralysis leading to hypomimia, troubles 
of sucking and deglutition and eye movements, with or without limb defects) and with amniotic 
band syndrome (limb deformities/ amputations, especially clubfoot, acheiria, oligodactyly, cleft 
palate inter alia), and central nervous system anomalies (cerebral and cranial anomalies such 
as anencephaly, hydrocephaly, cerebellar hypoplasia, neural tube defects).  
Women considering medical termination of pregnancy should be precisely counselled on the 
risks to their fetus if an abortion failure occurs and a second termination of pregnancy 
procedure is not desirable. 
MS-2 Step 

As a consequence of the above information on mifepristone and misoprostol: 

• Women should be informed that due to the risk of failure of the medical method of 
pregnancy termination and to the unknown risk to the fetus, follow-up is very 
important (see Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE). 

• Should a failure of the medical method be diagnosed at follow-up (viable ongoing 
pregnancy), and should the patient still agree, pregnancy termination should be 
completed by another method. 

Should the patient wish to continue with her pregnancy, she should be appropriately 
counselled as to the risk of birth defects.  In that event of continuation of the pregnancy, 
careful ultra-sonographic monitoring of the pregnancy should be carried out. 
To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is recommended 
that conception be avoided during the next menstrual cycle.  Reliable contraceptive 
precautions should therefore commence as early as possible after administration of MS-2 
Step. 

Use in lactation 
Mifepristone is a lipophilic compound and may theoretically be excreted in the mother's breast 
milk.  However, limited data are available.  Misoprostol is rapidly metabolised in the mother to 
misoprostol acid, which is biologically active and is excreted in breast milk.  This could cause 
undesirable effects such as diarrhoea in breast feeding infants. MS-2 Step use should be 
avoided during breast-feeding.   

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
The effects of this medicine on a person's ability to drive and use machines were not 
assessed as part of its registration. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
The most frequent undesirable effects which are observed during treatment with MS-2 Step are 
the following: 
• Gastrointestinal disorders: nausea (transient and mild), vomiting, diarrhoea, abdominal 

pain. 
• Reproductive system disorders: very frequent uterine contractions observed in the hours 

following the intake of the misoprostol component of the MS-2 Step pack; vaginal 
bleeding, sometimes heavy and prolonged (see Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE). 
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• General disorders: headache, dizziness, and chills and fever.  (Because castor oil is an 
excipient of the misoprostol component of the MS-2 Step pack, digestive symptoms 
(nausea, vomiting, abdominal pain) can be observed). 

 
The adverse events reported with mifepristone and a prostaglandin analogue such as GyMiso®, 
classified according to frequency and system organ class, are summarised as shown in Table 
1. 
 
Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

Infections and 
infestations 

    Infection Toxic shock 
syndrome 

 

Neoplasms benign, 
malignant and 
unspecified 

      Elevated alpha-
foeto protein  
Elevated 
carcinoembryonic 
antigen  

 

Blood and 
lymphatic system 
disorders 

      Thrombotic 
thrombocytopenic 
purpura 
Thrombocytopenia  
Induced systemic 
lupus 
erythematosus 

 

Psychiatric 
disorders 

      Mania  

Nervous system 
disorders 

Headache 
Dizziness 

    Epilepsy  
Neurogenic 
tinnitus 

 

Eye disorders       Ophthalmoplegia  
Cardiac disorders       Myocardial 

infarction  
Induced Adam-
Stokes syndrome 
Arrhythmia 

 

Vascular disorders     Hot flush 
Hypotension 
(0.25%) 

Superficial 
thrombophlebitis 
 

 

Respiratory, 
thoracic and 
mediastinal 
disorders 

      Bronchospasm   
Induced bronchial 
asthma 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

Gastrointestinal 
disorders 

Nausea 
Vomiting 
Diarrhoea   
Gastric 
discomfort  
Abdominal 
pain 

Cramping, 
light or 
moderate 

  Gastric bleeding 
Necrotising 
pancreatitis 

 

Hepatobiliary 
disorders 

      Abnormal liver 
function tests 
Hepatic failure 
Hepatorenal failure 

 

Skin and 
subcutaneous 
tissue disorders 

    Skin rash / 
pruritus 

Urticarial reaction  
Toxic epidermal 
necrolysis  
Erythema 
nodosum 
Angioedema* 
 

Acute 
generalized 
exanthematous 
pustulosis  
 

Musculoskeletal 
and connective 
tissue disorders 

      Limb spasm  

Renal and urinary 
disorders 

      Renal failure  

Pregnancy, 
puerperium and 
perinatal conditions 

Uterine 
contractions 
or cramping 
(10 to 45%) 
in the hours 
following 
prostaglandin 
intake. 

Heavy 
bleeding 
occurs in 
about 5% of 
the cases and 
may require 
haemostatic 
curettage in 
up to 1.4% of 
the cases. 
Fetal 
malformations 

  Hydatiform mole  
Ectopic pregnancy  
Amniotic band 
syndrome  
Gestational 
trophoblastic tumor  
Uteroplacental 
apoplexy 

 

Reproductive 
system and breast 
disorders 

Vaginal 
bleeding 
Uterine 
spasm 

Prolonged 
post-abortion 
bleeding 
Spotting 
Severe 
haemorrhage 
Endometritis 
Breast 
tenderness 
Heavy 
bleeding 

Haemorrhagic 
shock    
Salpingitis 

Bilateral adnexal 
mass 
Intrauterine 
adhesion   
Ovarian cyst 
rupture  
Breast abscess 
Haematosalpynx  
Uterine rupture 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

General disorders 
and administration 
site conditions 

Fatigue 
Chill / fever 

Fainting    Anaphylaxis 
Periorbital edema 
Vagal symptoms 

 

*Including occasional case reports 

• Post-marketing experience indicates that death can occur as a result of medical 
termination of pregnancy (although this is a very rare outcome, <1 in 100,000).  The 
reported deaths were due to sepsis (fatal toxic shock syndrome) associated with 
Clostridium sordellii, which also occurs in association with childbirth and spontaneous 
termination.  The symptoms of Clostridium sordellii infection are sometimes not the 
usual symptoms of sepsis.  Therefore, the possibility of sepsis should be considered in 
all women who are undergoing medical termination and who present with nausea, 
vomiting, or diarrhoea and weakness, with or without abdominal pain.   These 
symptoms, even without a fever, may indicate Clostridium sordellii infection.  Strong 
consideration should be given to obtaining a complete blood count in these patients.  
Significant leukocytosis with a marked left shift and haemo-concentration may be 
indicative of sepsis.  Doctors should consider immediately initiating treatment with 
antibiotics that includes coverage of anaerobic bacteria such as Clostridium sordellii.  
Refer to Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE.   
 

• Bleeding is an almost constant part of the procedure, whatever the prostaglandin 
analogue used, and at any pregnancy term, although it is usually more abundant when 
pregnancy age increases.  It can occur after mifepristone alone.  When heavy, it 
usually reflects incomplete abortion and is observed in approximately 3 to 12% of 
cases, depending on the pregnancy age and the prostaglandin analogue used, and 
needs specific treatment.  It can necessitate a blood transfusion in up to 0.2% of 
cases.  It can be prolonged for several days after prostaglandin analogue 
administration and sometimes leads to a decrease in haemoglobin levels.  This 
potentially severe complication justifies that after intake (i) follow-up takes place 
approximately 14 to 21 days after Mifepristone Linepharma administration to ensure 
that expulsion is complete with no persisting bleeding and (ii) until follow-up has taken 
place, the woman remains close to a facility where she can be treated at any moment 
in case of severe or prolonged bleeding.  Refer to Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE. 

The issue of the outcome of persisting pregnancy in the case of failure of the medical method 
remains incompletely solved; a risk of malformation attributable to mifepristone or to 
prostaglandin analogues such as misoprostol cannot be excluded, and women should be 
adequately counselled in such a situation.  Another fact to take into consideration is the 
possibility of a pregnancy persisting in the form of an ectopic pregnancy, since evidence 
suggests that the method does not appear able to terminate an ectopic pregnancy. 

Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is important. 
It allows continued monitoring of the benefit-risk balance of the medicinal product. Healthcare 
professionals are asked to report any suspected adverse reactions 
at www.tga.gov.au/reporting-problems and to MS Health at 1300 515 883. 

Document 6



Product Information - Australia 
 

Page 12 of 18 
 

4.9 OVERDOSE 
Mifepristone Linepharma 
No case of overdose has been reported.  
In the event of massive ingestion signs of adrenal failure might occur. Signs of acute intoxication 
may require specialist treatment including the administration of dexamethasone. 
GyMiso® 
The toxic dose of misoprostol in humans has not been determined.  Cumulative total daily doses 
of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 
Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea, 
abdominal pain, diarrhoea, fever, palpitations, hypotension or bradycardia.  Hypertension and 
tachycardia have also been reported following overdoses.  Overdose in pregnancy has resulted 
in uterine contractions with fetal death.  
There is no specific antidote.  Treatment should be symptomatic and supportive.  Consider 
administration of activated charcoal in the event of a potentially toxic ingestion.  Activated 
charcoal may reduce absorption of misoprostol if given within one or two hours after ingestion.  
In patients who are not fully conscious or have impaired gag reflex, consideration should be 
given to administering activated charcoal via a nasogastric tube, once the airway is protected. 
For information on the management of overdose, contact the Poisons Information Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES 

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of Action  
Mifepristone Linepharma 
Pharmacotherapeutic group: Other Sex Hormone and Modulator of the Reproductive function/ 
Antiprogestogen.  ATC code: GO3XB01 
Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors.  
Mifepristone binds to human progesterone receptors with nanomolar affinity. In animals, oral 
administration was shown to inhibit the action of endogenous or exogenous progesterone in 
multiple species (rat, mouse, rabbit, dog and monkey). This action is manifested in the form of 
pregnancy termination.  
In women at doses of greater than or equal to 1 mg/kg, mifepristone antagonises the 
endometrial and myometrial effects of progesterone. During pregnancy it sensitises the 
myometrium to the contraction inducing action of prostaglandins. While clinical data have 
demonstrated that mifepristone facilitates dilatation of the cervix, no data are available to 
indicate that this results in a lowering of the rate of early or late complications to the dilatation 
procedure.  
In the event of an early termination of pregnancy, the combination of a prostaglandin 
analogue used in a sequential regimen after mifepristone leads to an increase in the success 
rate and accelerates the expulsion of the conceptus. 
Mifepristone binds to the glucocorticoid receptor with affinity comparable to that for the 
progesterone receptor. Full inhibition of the action of dexamethasone was evident in rats at 
oral doses 0.5-1.1 times the human dose adjusted for body surface area. In man the 
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antiglucocorticoid action is manifested at a dose equal to or greater than 4.5 mg/kg by a 
compensatory elevation of ACTH and cortisol.  
Mifepristone also has some anti-androgenic activity. In toxicological studies in rats and 
monkeys up to a duration of 6 months, mifepristone produced effects related to its 
antihormonal (antiprogesterone, antiglucocorticoid and antiandrogenic) activity.  
GyMiso® 
Pharmacotherapeutic group: Other gynecological medicines – prostaglandins.  ATC code: 
G02AD06 
Misoprostol is a synthetic analogue of prostaglandin E1.  At the recommended dosages, 
misoprostol induces contractions of the smooth muscle fibers in the myometrium and 
relaxation of the uterine cervix.  The uterotonic properties of misoprostol should facilitate 
cervical opening and evacuation of intrauterine debris. 
In the event of an early termination of pregnancy, the combination of GyMiso® used in a 
sequential regimen after mifepristone leads to an increase in the success rate and accelerates 
the expulsion of the conceptus. 
Pharmacodynamic studies in early pregnancy have found an increase in uterine tone around 
8 minutes after oral and 40 minutes after buccal misoprostol, with sustained contractions 
achieved by a mean of around 90 minutes and uterine activity peaking prior to 5 hours.  
Following oral administration uterine activity rises earlier than other routes, but is lower 
overall.  Pretreatment with mifepristone has previously been shown to increase uterine 
contractility in response to misoprostol. 
 
Clinical trials 
Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request. 
An open-label single-group prospective trial performed in Mexico by Gynuity Healthcare, USA, 
involving 971 women available for efficacy treated with 200 mg mifepristone followed by 800 
micrograms misoprostol administered buccally indicated that efficacy was 98.0, 96.8 and 
95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively.  In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 
and 4.1% respectively.  In this study 25 women received a second dose of misoprostol, in 
each case, a dose of 800 micrograms by the buccal route.  Of those 25, 20 had a successful 
outcome with medication alone, 4 had a surgical intervention and 1 woman did not return for 
follow up.  In this study, bleeding occurred in all women independent of outcome, and was 
judged as more than expected in 27.1% of the women. 
In an Authorised Prescribers Program in Australia in 2012 that included 7,166 women, 
efficacy was 97.4% for women with gestational age <49 days, and 95.2% for women with 
gestational age of 49-63 days.  The rate of incomplete termination requiring aspiration was: 
<49 days: 2.3%; 49-63 days: 4.8%.  The rate of ongoing pregnancies was: <49 days: 0.3%; 
49-63 days: 0.6%.  Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 
Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens.  In one study of 966 patients1  with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of 
misoprostol orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for 
the buccal group (RR 0.95, 95% CI 0.92-0.98, p=0.003).   

 
1 Winikoff B et al. Obstetr Gynecol 2008, 1303-10 
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Studies published on the combination of mifepristone 200 mg and misoprostol 800 
micrograms buccally, and reporting outcomes by gestational age, encompass 399 women 
with gestational ages 50 – 56 days and 344 women with gestational ages 57 – 63234567 days.  
Efficacy ranged from 86.5 to 98.5% in women with gestational age 50 – 56 days and from 
93.0 to 100% in those with gestational age 57 – 63 days.  In these studies, the rate of ongoing 
pregnancies ranged from 0 to 7.1% in women with gestational age 50 – 56 days and from 0 to 
2.3% in those with gestational age 57 – 63 days. 
Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed 
before prostaglandin administration.  Median bleeding time is 10 to 16 days.  Bleeding is 
judged more or much more abundant than usual menses for 2 to 3 days after prostaglandin.  
In studies where it was measured, there was a slight but significant decrease in haemoglobin 
level after compared to baseline.  In one study blood loss was quantified: the median blood 
loss was 83 mL and 5.4% of women had a blood loss above 200 mL. Expulsion usually takes 
place within 3 hours after misoprostol in approximately half of the women, and within 4 hours 
after misoprostol in approximately 50 to 90% of women. 

5.2 PHARMACOKINETIC PROPERTIES 

Absorption 
Mifepristone Linepharma 
After oral administration of a single dose of 200 mg, mifepristone is rapidly absorbed.  The 
peak concentration of 2.3 to 2.7 mg/L is reached after 0.75 hours (mean of 49 subjects).  The 
half-life of mifepristone is 36.5 to 38.3 hours.  
Mifepristone shows non-linear pharmacokinetics.  Following the distribution phase the 
elimination is at first slow, with a half-life of approximately 12 to 72 hours, and then the 
concentration is more rapidly reduced with a half-life of 18 hours.  With radio-receptor 
analysis, the final half-life is shown to be up to 90 hours, including all mifepristone metabolites 
that can bind to progesterone receptors. 
After administration of low doses of mifepristone (20 mg orally or intravenously), the absolute 
bioavailability is 69%.  
GyMiso® 
When administered orally, misoprostol is rapidly absorbed and metabolised.  Peak 
concentrations around 1.1 ng/mL were reached about 15 minutes after a 400 µg dose in the 
fasting state.  Plasma concentrations of its main degradation metabolite, misoprostol acid, 
reach their peak of 2 - 2.5 ng/mL after a 2 µg/kg oral dose within approximately 30 minutes 
and rapidly decline thereafter.  As a result, uterine contractility increases and then plateaus 
after about one hour.  Absorption is almost complete, measured at levels between 64 - 73% 
from urinary data.   
For a single oral administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 
GyMiso®), AUC0-t was 1.9709 ± 0.8130 hr.ng/mL, AUC0-∞ was 2.0192 ± 0.8032 hr.ng/mL and 
Cmax was 2.6830 ± 1.2161 ng/mL.  For a single buccal administration of 800 micrograms 
misoprostol (4 tablets of 200 micrograms GyMiso®), AUC0-t was 1.9095 ± 0.2909 hr.ng/mL, 
AUC0-∞ was 2.0726 ± 0.3578 hr.ng/mL and Cmax was 1.3611 ± 0.3436 ng/mL.  For a single 
sublingual administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 

 
2 Chong et al 2012 Contraception 86, 251–256 
3 Fjerstad et al 2009 Contraception 80, 282-286 
4 Boersma et al 2011 Eur J of Contraception & Reproductive Health Care 16, 61-66 
5 Ngoc et al 2011 Contraception 83, 410 – 417 
6 Blum et al 2012 Int J Gynecol Obstetr 118, 166 - 171 
7 WHO 2000 Br J Obstetr Gynecol 107, 524-30 
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GyMiso®), AUC0-t was 3.0574 ± 0.9872 hr.ng/mL, AUC0-∞ was 3.2094 ±1.0417 hr.ng/mL and 
Cmax was 2.4391 ± 1.1567 ng/mL.  For log-transformed AUC0-t, AUC0-∞ and Cmax, there were 
statistically significant differences between 3 treatment groups (p = 0.0159, 0.0162 and 
0.0083, respectively).  Sublingual administration of misoprostol had a higher AUC0-∞ 
compared with buccal and oral administration which indicated bioavailability was higher by the 
sublingual route.  Misoprostol sublingual and oral administration resulted in higher Cmax 
compared with buccal.  The Cmax of buccal administration was achieved later compared with 
other routes of administration.  No difference was found when comparing oral, sublingual and 
buccal half-lives (p= 0.4495). 

Distribution 
Mifepristone Linepharma 
In plasma, mifepristone is 98% bound to plasma proteins: albumin and principally alpha-1-acid 
glycoprotein (AAG), to which binding is saturable.  Due to this specific binding, the volume of 
distribution and plasma clearance of mifepristone are inversely proportional to the plasma 
concentration of AAG.  
GyMiso® 
Serum protein binding of labeled misoprostol acid was studied in man and was similar in 
young (81-88%) and elderly (81-89%) subjects.  Accumulation in erythrocytes was not seen. 

Metabolism 
Mifepristone Linepharma 
N mono- and di-demethylation and terminal hydroxylation of the 17-propynyl chain are primary 
metabolic pathways of hepatic oxidative metabolism.  Metabolites are detectable in plasma 1 
hour after ingestion of mifepristone.  Plasma AUC for the dominant metabolite, 
monodemethylated mifepristone, is approximately double that of the unchanged mifepristone 
at the clinical dose, and this metabolite retains significant affinity for the progesterone 
receptor.  The other metabolites also display some progesterone receptor affinity 
(approximately 10 to 15% that of mifepristone).  The metabolites may contribute to the 
pharmacological effects of mifepristone. 
In vitro CYP3A4 appears as the isoenzyme primarily responsible for mifepristone 
demethylation and hydroxylation in human liver microsomes.  CYP3A4 substrates 
progesterone and midazolam inhibited metabolite formation by up to 77%.  Other isoenzymes 
(CYP1A2, CYP2C9, CYP2C19, CYP2D6, CYP2E1) had apparently no action on mifepristone 
metabolism.  
GyMiso® 
Metabolism of misoprostol to misoprostol acid is rapid with no intact misoprostol found in 
plasma consistent with an in vitro half-life of 6.4 minutes for de-esterification of misoprostol in 
human plasma at 37ºC.  Elimination of misoprostol and its metabolites is also rapid with a 
plasma elimination half-life of 35 minutes. 

Excretion  
Mifepristone Linepharma 
After administration of 600 mg radiolabelled mifepristone, 10% of the total radioactivity was 
recovered in urine and 90% in faeces. 
GyMiso® 
The liver is the primary site of metabolism and between 1-4% of misoprostol acid is excreted 
in the urine. 
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5.3 PRECLINICAL SAFETY DATA 

Genotoxicity 
Mifepristone Linepharma 
Mifepristone has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; gene conversion in yeast; unscheduled DNA synthesis in HeLa cells; and for 
clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone marrow 
micronucleus test). No evidence of genotoxicity was observed. 
GyMiso® 
Misoprostol has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; and for clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone 
marrow micronucleus test).  No evidence of genotoxicity was observed. 

Carcinogenicity 
Mifepristone Linepharma 
No long-term animal carcinogenicity studies have been conducted with mifepristone. Based 
on the negative genotoxicity results, findings in general repeat-dose toxicity studies and 
considering the pattern of clinical use, mifepristone is not predicted to pose a particular 
carcinogenic risk. 
GyMiso®  
The potential carcinogenicity of misoprostol has been evaluated in both mice and rats.  There 
was no evidence of an effect of misoprostol on tumour occurrence or incidence in rats 
receiving oral doses up to 2.4 mg/kg/day for 24 months.  Similarly, there was no effect of 
misoprostol on tumour occurrence or incidence in mice receiving oral doses up to 16 
mg/kg/day for 21 months.  These doses are at least 27 times the recommended human dose, 
on a mg/m2 body surface area basis. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 
Mifepristone Linepharma 200 mg tablet contains the following excipients: maize starch, 
povidone, microcrystalline cellulose, colloidal anhydrous silica and magnesium stearate.  
GyMiso® contains the following excipients: hypromellose, microcrystalline cellulose, sodium 
starch glycollate type A and hydrogenated castor oil.  

6.2 INCOMPATIBILITIES 
Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine.  

6.3 SHELF LIFE 
Do not use after the expiry date printed on the carton labels of the composite pack and the 
individual components. 
In Australia, information on the shelf life can be found on the public summary of the Australian 
Register of Therapeutic Goods (ARTG). The expiry date can be found on the packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 
Store below 25°C, keep in the original container to protect from light.  
Keep out of reach of children. 
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Mifepristone Linepharma 
     Keep in the original green carton in order to protect from light 
GyMiso® 
     Keep in the original purple carton 

6.5 NATURE AND CONTENTS OF CONTAINER 
Each MS-2 Step composite pack consists of: 
• 1 green carton containing Mifepristone Linepharma 200 mg tablet packaged in a 
PVC/PVDC/Aluminium blister. Pack size of 1 tablet.   
• 1 purple carton containing GyMiso® misoprostol 200 microgram tablet packaged in a 
dual-faced Aluminium blister.  Pack size of 4 tablets (2 tablets per blister). 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
In Australia, any unused medicine or waste material should be disposed of by taking to your 
local pharmacy. 

6.7 PHYSICOCHEMICAL PROPERTIES 

Mifepristone  
 
Chemical structure 

 
Molecular formula: C29H35NO2   Molecular weight: 429.6 

CAS number 
CAS Registry Number: 84371-65-3 

GyMiso® 

Chemical Structure 

 
Molecular formula:C22H38O5                                                           Molecular weight: 382.5 
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CAS number 

CAS Registry Number: 59122-46-2 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 4 

8 SPONSOR 

MS Health Pty Ltd 
Suite 60, 278 Church Street, 
Richmond, VIC, Australia, 3121 

Ph: 1300 515 883MS-2 Step® is a registered trademark of MSI Reproductive Choices (UK). 
Mifepristone Linepharma and GyMiso® are licensed from Linepharma International Limited 
(UK). 

9 DATE OF FIRST APPROVAL 

4 June 2014 

10 DATE OF REVISION 

TBC 

11 SUMMARY TABLE OF CHANGES 

Section Summary of new information Changed 

Black box Medical practitioner /doctor changed to healthcare practitioner and 4.2 

4.2 Certification of doctors removed 

4.4 Reference to 24-hour help line in guideline removed and instructions for further 
medical advice added. 
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MS-2 Step® GyMiso®  

 

Consumer Medicine Information (CMI) summary 
The full CMI on the next page has more details. If you are worried about using this medicine, speak to your healthcare 
practitioner (doctor, nurse or pharmacist). 
 

WARNING: Important safety information is provided in a boxed warning in the full CMI. Read before using this medicine.  

1. Why am I using MS-2 Step GyMiso®? 

MS-2 Step GyMiso® contains the active ingredient misoprsotol. MS-2 Step GyMiso® is used to terminate pregnancy when given 
in combination with another medicine called Mifepristone Linepharma.  

For more information, see Section 1. Why am I using MS-2 Step GyMiso®? in the full CMI. 

2. What should I know before I use MS-2 Step GyMiso®? 

Do not use if you have ever had an allergic reaction to misoprostol or any of the ingredients listed at the end of the CMI.  

Talk to your healthcare practitioner if you have any other medical conditions, take any other medicines, or are pregnant or 
plan to become pregnant or are breastfeeding.  

For more information, see Section 2. What should I know before I use MS-2 Step GyMiso®? in the full CMI. 

3. What if I am taking other medicines? 

Some medicines may interfere with MS-2 Step GyMiso® and affect how it works. 

A list of these medicines is in Section 3. What if I am taking other medicines? in the full CMI. 

4. How do I use MS-2 Step GyMiso®? 

• MS-2 Step GyMiso® is usually taken 36-48 hours after you have taken MS – 2 Step Mifepristone Linepharma tablet. You 
will need to take the four MS-2 Step GyMiso® tablets in one dose.  

• MS-2 Step GyMiso® should be taken by holding the tablets in your mouth, between the cheek and gum (buccal method), 
for 30 minutes before swallowing any fragments with water. It is recommended to that MS-2 Step GyMiso® should be 
taken on an empty stomach before or after a meal.  

More instructions can be found in Section 4. How do I use MS-2 Step GyMiso®? in the full CMI. 

5. What should I know while using MS-2 Step GyMiso®? 

Things you should do • Remind any doctor, nurse, dentist or pharmacist you visit that you are using MS-2 Step GyMiso® 
• MS-2 Step GyMiso® tablets must be taken only after taking the MS – 2 Step Mifepristone 

Linepharma tablet provided in the MS-2 Step pack.  
• It is important to keep all healthcare practitioner appointments so that your progress can be 

checked  

Things you should not 
do 

• Do not travel away from home during the time that you are bleeding so that you can visit your 
doctor or clinic if necessary. 

Driving or using 
machines 

• Be careful before you drive or use any machines or tools until you know how MS-2 Step 
GyMiso® affects you. 

Drinking alcohol • Tell your healthcare practitioner if you drink alcohol.  

Looking after your 
medicine 

• MS-2 Step GyMiso® should be stored within the MS-2 Step composite pack and be kept in a cool 
and dry place where the temperature stays below 25 degrees C 

• Keep MS -2 Step where children cannot reach it 

For more information, see Section 5. What should I know while using while using MS-2 Step GyMiso®? in the full CMI. 

6. Are there any side effects? 

The common side effects include headache, spotting, cramps, breast tenderness, fainting, abdominal discomfort, vomiting, 
diarrhea, fever. Serious side effects include prolonged heavy vaginal bleeding, infections that can be potentially life threatening, 
ongoing abdominal pain, or feeling unwell or feeling weak, with or without a fever.  
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For more information, including what to do if you have any side effects, see Section 6. Are there any side effects? in the full CMI. 
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WARNING: It is very important that all patients receiving this medication are followed up by a healthcare practitioner, 
preferably the prescriber, to ensure that the medication has been effective. Even if no adverse events have occurred all 
patients must receive follow-up 14 to 21 days after taking mifepristone. 

 

MS-2 Step® GyMiso®  

Active ingredient: misoprostol 
 

Consumer Medicine Information (CMI) 
MS-2 Step is a composite pack product containing 
Mifepristone Linepharma 200 mg tablet and GyMiso® 
misoprostol 200 microgram tablets (this medicine in the 
purple box). 

Mifepristone Linepharma = mifepristone 

GyMiso® = misoprostol 

GyMiso® misoprostol 200 microgram tablets must be 
taken only after having taken the mifepristone tablet. 

This leaflet provides important information about using 
MS-2 Step GyMiso®. You should also speak to your 
doctor, nurse or pharmacist if you would like further 
information or if you have any concerns or questions 
about using MS-2 Step GyMiso®. 

Where to find information in this leaflet: 

1. Why am I using MS-2 Step GyMiso®? 

2. What should I know before I use MS-2 Step 
GyMiso®? 

3. What if I am taking other medicines? 

4. How do I use MS-2 Step GyMiso®? 

5. What should I know while using MS-2 Step GyMiso®? 

6. Are there any side effects? 

7. Product details 

1. Why am I using MS-2 Step GyMiso® 

MS-2 Step GyMiso® contains the active ingredient 
misoprostol. MS-2 Step GyMiso® belongs to a group of 
medicines called prostaglandins. It acts like prostaglandin 
E1. MS-2 Step GyMiso® induces contractions of the smooth 
muscle and relaxation of the cervix. These properties help 
open the cervix and push out the contents of the uterus. 

MS-2 Step GyMiso® can therefore be used to terminate a 
pregnancy. It is given in combination with another 
medicine called Mifepristone Linepharma (in the green 
box), which blocks progesterone, a hormone that is 
needed for pregnancy to continue. Both medicines are 
contained within the MS-2 Step pack, and they are 
recommended for termination of pregnancy up to 63 days 
after the first day of your last menstrual period. 

Ask your healthcare practitioner if you have any questions 
about why MS-2 Step has been prescribed for you. 

2. What should I know before I use MS-2 
Step® GyMiso® 

Warnings 

Do not use MS-2 Step GyMiso® if: 

• you are allergic to misoprostol, mifepristone (or any 
prostaglandin) or any of the ingredients listed at the 
end of this leaflet. 

• Always check the ingredients to make sure you can 
use this medicine. 

• your doctor suspects an ectopic pregnancy (the egg is 
implanted outside the womb) 

• you are using an intrauterine contraceptive 
device. It should be removed first. 

• your pregnancy has not been confirmed by aan 
ultrasound scan or biological test such as urine or 
serum HCG 

• the first day of your last period was more than 63 days 
ago, unless tests have been done to confirm the age 
of the pregnancy is no more than 63 days  

• you are pregnant and wish to carry your pregnancy to 
term 

• you have not taken, first, the mifepristone tablet 
• you suffer from chronic adrenal failure 
• you suffer from severe disease where it is necessary 

to take steroids (e.g. asthma uncontrolled by 
treatment) 

• you have known or suspected hypocoagulation 
diseases 

• you are on anticoagulant therapy 
 
If you are under 18 years of age, you should only take 
MS-2 Step GyMiso® if advised to do so by your doctor. 
There is limited information on the use of MS-2 Step 
GyMiso® in adolescents less than 18 years of age. 

Check with your healthcare practitioner if you: 

• have any other medical conditions: 
➢ heart or cardiovascular disease 
➢ epilepsy 
➢ asthma 
➢ porphyria 
➢ kidney problems 
➢ liver problems 
➢ malnutrition 
➢ problems with your adrenal glands 
➢ anaemia 
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➢ blood disorders which lead to difficulty 
in clotting 

• if you are taking anticoagulants 
• if you are taking corticosteroids including inhaled 

corticosteroids for the treatment of asthma 
• if you have an intra uterine device (IUD), as this needs 

to be removed 
• take any medicines for any other condition 
 
If you are not sure whether you should be given this 
medicine, talk to your healthcare practitioner. 
 
Your healthcare practitioner will give you more 
information about what to expect with medical abortion, 
the risks and side effects, when you need to seek advice or 
help, and contact numbers for 24 hours assistance. 
 

During treatment, you may be at risk of developing certain 
side effects. It is important you understand these risks and 
how to monitor for them. See additional information 
under Section 6. Are there any side effects?  

Pregnancy and breastfeeding 

Check with your healthcare practitioner if you are 
pregnant or intend to become pregnant. 

You should not be given MS-2 Step GyMiso® if: 

• your healthcare practitioner suspects an ectopic 
pregnancy (the egg is implanted outside the womb) 

• your pregnancy has not been confirmed by a 
pregnancy test or an ultrasound scan 

• you are pregnant and wish to carry your pregnancy to 
term 

Talk to your healthcare practitioner if you are 
breastfeeding or intend to breastfeed. 

MS-2 Step GyMiso® should not be taken if you are 
breastfeeding.  

3. What if I am taking other medicines? 

Tell your healthcare practitioner if you are taking any 
other medicines, including any medicines, vitamins or 
supplements that you buy without a prescription from 
your pharmacy, supermarket or health food shop. 

 

Some medicines may interfere with MS-2 Step GyMiso® 
and affect how it works. 

Different medicines may be affected by MS-2 Step 
GyMiso® or may affect how well it works. You may need to 
be given different amounts of your medicines, or you may 
need to be given different medicines. 

Your healthcare practitioner may have more information 
on medicines to be careful with or avoid while being 
treated with MS-2 Step GyMiso®. 

Check with your healthcare practitioner if you are not 
sure about what medicines, vitamins or supplements you 
are taking and if these affect MS-2 Step GyMiso®. 

4. How do I use MS-2 Step GyMiso®?  

How much to take 

• Your healthcare practitioner will tell you how many 
tablets you need to take and when to take them. 
MS-2 Step GyMiso® is usually taken 36 to 48 hours 
after you have taken the MS-2 Step Mifepristone 
Linepharma tablet. You will need to take the four MS-
2 Step GyMiso® tablets (misoprostol 800 micrograms) 
which are in the purple box. These are taken as four 
tablets in one dose. 

When to take  

• It is necessary to take the MS-2 Step Mifepristone 
Linepharma tablet first and then, 36 to 48 hours later, 
take the MS-2 Step GyMiso® tablets. This must be 
done in this order for the medicines to work. 

• It is recommended that MS-2 Step GyMiso® should be 
taken on an empty stomach 2 hours before or after a 
meal. 

How to take 

• MS-2 Step GyMiso® should be taken by holding the 
tablets in your mouth, between the cheek and gum 
(buccal method), for 30 minutes before swallowing 
any fragments with water. 

If you forget to use MS-2 Step GyMiso® 

Contact your healthcare practitioner immediately if you 
forget to take MS-2 Step GyMiso® tablets and it has been 
more than 48 hours after you have taken a MS-2 Step 
Mifepristone Linepharma tablet. 

If you use too much MS-2 Step GyMiso® 

MS-2 Step GyMiso® is prescribed for you by your 
healthcare practitioner. An overdose is not likely to occur. 
Ask your healthcare practitioner if you have any concerns. 
If you think that you have used too much MS-2 Step 
GyMiso®, you may need urgent medical attention. 

You should immediately: 

• phone the Poisons Information Centre  
(by calling 13 11 26), or 

• contact your doctor, or 
• go to the Emergency Department at your nearest 

hospital. 

You should do this even if there are no signs of 
discomfort or poisoning.          

5. What should I know while using MS-2 
Step GyMiso®? 

Things you should do 

• After you taken MS-2 Step GyMiso® tablets, you 
should stay at home and rest for 3 hours. Vaginal 
bleeding will occur and the pregnancy may be 
expelled within a few hours of taking MS-2 Step 
GyMiso® or during the next few days. The bleeding 
lasts on average for 10 to 16 days and may be heavy. 
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• It is very important that you have follow up with 
your healthcare practitioner 14 to 21 days after you 
take MS – 2 Step Mifepristone Linepharma, to 
ensure that the termination was complete, because 
incomplete termination will increase the risk of 
serious infection or bleeding. 

• In some cases treatment with MS-2 Step may not 
result in a termination of pregnancy. You must keep 
all of your doctor’s appointments so that your 
progress can be checked. This is very important. 

• If treatment with MS-2 Step does not work, a 
termination can be arranged using another method. 

• If treatment with MS-2 Step does not work and you 
wish to keep your pregnancy, it is not known if 
mifepristone can cause harm to your baby. It is 
believed, though, that MS-2 Step GyMiso® can cause 
harm to your baby. You need to tell your doctor or 
nurse about MS-2 Step so that they can carefully 
monitor your pregnancy. 

• If you are Rhesus negative, the use of MS-2 Step 
requires that your doctor take measures to prevent 
Rhesus factor sensitization, along with the general 
measures taken during any pregnancy termination.  

• Using contraceptives: It is possible for you to become 
pregnant again immediately after the pregnancy 
termination is completed. As some effects of 
misoprostol and mifepristone may still be present 
after taking MS-2 Step, it is recommended that you 
avoid getting pregnant again before your next 
menstrual period. 

 

Call your healthcare practitioner straight away: 

• If bleeding does not occur, it is very important that 
you contact your doctor immediately. For some 
patients, the healthcare practitioner may prescribe a 
repeat dose of 
MS-2 Step GyMiso®or a termination can be arranged 
using another method. 

• In case of heavy and prolonged bleeding, you should 
contact your doctor immediately in order to schedule 
an appointment. 

• In rare cases, a termination can occur after you take 
the MS -2 Step Mifepristone Linepharma tablet but 
before you take MS-2 Step GyMiso®. It is essential 
that you are checked to confirm that a complete 
termination has occurred. If this occurs, you should 
contact your doctor immediately in order to schedule 
an appointment.  

 

Remind any doctor, nurse, dentist or pharmacist you visit 
that you are using MS–2 Step GyMiso®. 

Things you should not do 

• It is recommended that you do not travel away from 
home during the time that you are bleeding so that 
you can visit your doctor or clinic if necessary 

Driving or using machines 

Be careful before you drive or use any machines or tools 
until you know how MS-2 Step GyMiso® affects you. 

 

Drinking alcohol 

Tell your healthcare practitioner if you drink alcohol.  

Looking after your medicine 

• MS-2 Step GyMiso® should be stored within the MS-2 
Step pack  

• Store below 25 degrees C.  
• Store in the original packaging. 

Follow the instructions in the carton on how to take care 
of your medicine properly. 

Store it in a cool dry place away from moisture, heat or 
sunlight; for example, do not store it: 

• in the bathroom or near a sink, or 
• in the car or on window sills. 

Keep it where young children cannot reach it. 

Getting rid of any unwanted medicine 

If you no longer need to use this medicine or it is out of 
date, take it to any pharmacy for safe disposal. 

Do not use this medicine after the expiry date. 

6. Are there any side effects? 

All medicines can have side effects. If you do experience 
any side effects, most of them are minor and temporary. 
However, some side effects may need medical attention.  

See the information below and, if you need to, ask your 
healthcare practitioner if you have any further questions 
about side effects. 

Less serious side effects 

Less serious side effects What to do 

Gastrointestinal upset 
• Nausea 
• Vomiting 
• Diarrhoea 
Tiredness related 
• Fainting 
• Dizziness 
• Fatigue 
• Headache 
Vagina related 
• Vaginal bleeding 
• Spotting  
Pain related 
• Abdominal discomfort 
• Abdominal pain 
• Cramps 
• Breast tenderness 
Skin related 
• Hot flushes 
• Skin rashes or itching 
Infection related 
• Chills and /or fever 

Speak to your 
doctor if you 
have any of 
these less 
serious side 
effects and 
they worry you. 
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Serious side effects 

Serious side effects What to do 

Bleeding related 
• Vaginal bleeding usually starts a 

few hours after taking 
misoprostol tablets. Bleeding 
can occur for 10 to 16 days and 
it is usual for bleeding to be 
heavier than a normal period for 
2 to 3 days. Contact your doctor 
immediately if you find you have 
very heavy bleeding and have 
soaked more than 2 pads per 
hour over 2 hours. 

Infection related 
• Serious infections are very rare 

in a medical termination of 
pregnancy and can be 
potentially life threatening. If 
you have symptoms occurring 
more than 24 hours after taking 
misoprostol or ongoing 
abdominal pain, or feeling 
unwell, or feeling weak, with or 
without a fever you should 
contact your doctor without 
delay. 

Call your doctor 
straight away, 
or go straight 
to the 
Emergency 
Department at 
your nearest 
hospital if you 
notice any of 
these serious 
side effects. 

 
Tell your healthcare practitioner if you notice anything 
else that may be making you feel unwell. 
Other side effects not listed here may occur in some 
people. 

Reporting side effects 

After you have received medical advice for any side effects 
you experience, you can report side effects to the 
Therapeutic Goods Administration online at 
www.tga.gov.au/reporting-problems. By reporting side 
effects, you can help provide more information on the 
safety of this medicine. 
Always make sure you speak to your healthcare 
practitioner before you decide to stop taking any of your 
medicines. 

7. Product details 

This medicine is only available with a prescription. 

What MS-2 Step GyMiso® contains 

Active ingredient  

(main ingredient) 

misoprostol 

Other ingredients 

(inactive ingredients) 

Hydrogenated castor oil 

Hypermellose 

Microcrystalline cellulose 

Sodium starch glycollate type A 

Potential allergens No 

 

Do not take this medicine if you are allergic to any of 
these ingredients. 

What MS-2 Step GyMiso® looks like 

MS-2 Step GyMiso® is presented in a box containing a 
blister pack of 4 white, round, flat tablets with ML on one 
side and 200 on the other. 

Each tablet contains 200 micrograms of misoprostol. There 
is one GyMiso® pack in each MS-2 Step pack. 

Australian registration number: AUST R 210574. 

Who distributes MS-2 Step GyMiso®  

MS-2 Step is supplied in Australia by: 

MS Health Pty Ltd 

Suite 60, 278 Church Street, 

Richmond, VIC, Australia, 3121. 

Ph: 1300 515 883 

GyMiso® is licensed from Linepharma International Ltd, 
UK 

MS-2 Step® is a registered trademark of MSI 
Reproductive Choices (UK). Mifepristone Linepharma and 
GyMiso® are licensed from Linepharma International 
Limited (UK). 

This leaflet was updated in April 2023. 
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MS-2 Step® Mifepristone Linepharma  

 

Consumer Medicine Information (CMI) summary 
The full CMI on the next page has more details. If you are worried about using this medicine, speak to your healthcare 
practitioner (doctor, nurse or pharmacist). 
 

WARNING: Important safety information is provided in a boxed warning in the full CMI. Read before using this medicine.  

1. Why am I using MS -2 Step Mifepristone Linepharma? 

MS-2 Step® is a composite pack product containing Mifepristone Linepharma 200 mg tablet and GyMiso® misoprostol 200 
microgram tablets. MS -2 Step Mifepristone Linepharma contains the active ingredient mifepristone. MS -2 Step Mifepristone 
Linepharma is used to terminate a pregnancy up to 63 days after your last menstrual period when given in combination with 
MS - 2 Step GyMiso®.  

For more information, see Section 1. Why am I using MS -2 Step Mifepristone Linepharma? in the full CMI. 

2. What should I know before I use MS -2 Step Mifepristone Linepharma? 

Do not use if you have ever had an allergic reaction to mifepristone or any of the ingredients listed at the end of the CMI.  

Talk to your healthcare practitioner if you have any other medical conditions, take any other medicines, or are pregnant or 
plan to become pregnant or are breastfeeding. For more information, see Section 2. What should I know before I use MS -2 
Step Mifepristone Linepharma? in the full CMI. 

3. What if I am taking other medicines? 

Some medicines may interfere with MS -2 Step Mifepristone Linepharma and affect how it works. 

A list of these medicines is in Section 3. What if I am taking other medicines? in the full CMI. 

4. How do I use MS -2 Step Mifepristone Linepharma? 

MS -2 Step Mifepristone Linepharma tablet should be taken first and then, 36 to 48 hours later, take the MS - 2 Step GyMiso® 
tablets. The MS -2 Step Mifepristone Linepharma tablet should be swallowed with water. It is recommended that the MS -2 
Step Mifepristone Linepharma tablet should be taken on an empty stomach 2 hours before or 2 hours after a meal. 

More instructions can be found in Section 4. How do I use MS -2 Step Mifepristone Linepharma? in the full CMI. 

5. What should I know while using MS -2 Step Mifepristone Linepharma? 

Things you should 
do 

• Remind any doctor, nurse, dentist or pharmacist you visit that you are using MS -2 Step 
Mifepristone Linepharma. 

• Contact your healthcare practitioner immediately if you forget to take the dose of MS - 2 Step 
GyMiso® tablets in the purple box, and it is greater than 48 hours after you have taken MS -2 Step 
Mifepristone Linepharma tablet. 

• It is important to have a follow up with your doctor 14-21 days after you take MS -2 Step 
Mifepristone Linepharma 

Things you should 
not do 

• Do not take grapefruit juice when you are treated with MS – 2 Step Mifepristone Linepharma. 
• Do not travel away from home during the time that you are bleeding so that you can visit your 

doctor if necessary.  

Driving or using 
machines 

Be careful before you drive or use any machines or tools until you know how MS - 2 Step Mifepristone 
Linepharma affects you. 

Drinking alcohol Tell your healthcare practitioner (doctor, nurse or pharmacist) if you drink alcohol.  

Looking after your 
medicine 

• MS - 2 Step Mifepristone Linepharma should be stored within the MS - 2 Step composite pack and 
be kept in a cool and dry place where the temperature stays below 25 degrees C 

• Keep MS -2 Step where children cannot reach it 

For more information, see Section 5. What should I know while using MS – 2 Step Mifepristone Linepharma? in the full CMI. 

6. Are there any side effects? 

The common side effects include headache, spotting, cramps, breast tenderness, fainting. Serious side effects include serious 
skin reactions, prolonged heavy vaginal bleeding, infections that can be potentially life threatening, ongoing abdominal pain. 

For more information, including what to do if you have any side effects, see Section 6. Are there any side effects? in the full CMI.
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WARNING: It is very important that all patients receiving this medication are followed up by a healthcare practitioner, 
preferably the prescriber, to ensure that the medication has been effective. Even if no adverse events have occurred all 
patients must receive follow-up 14 to 21 days after taking MS -2 Step Mifepristone Linepharma. 

 

MS – 2 Step® Mifepristone Linepharma  

Active ingredient: mifepristone 
 

Consumer Medicine Information (CMI) 
MS-2 Step is a composite pack product containing 
Mifepristone Linepharma 200 mg tablet and GyMiso® 
misoprostol 200 microgram tablets (this medicine in the 
purple box). 

Mifepristone Linepharma = mifepristone 

GyMiso® = misoprostol 

This leaflet provides important information about using 
MS -2 Step Mifepristone Linepharma contained within the 
MS-2 Step pack. You should also speak to your doctor, 
nurse or pharmacist if you would like further information 
or if you have any concerns or questions about using MS -
2 Step Mifepristone Linepharma. 

Where to find information in this leaflet: 

1. Why am I using MS -2 Step Mifepristone 
Linepharma? 

2. What should I know before I use MS -2 Step 
Mifepristone Linepharma? 

3. What if I am taking other medicines? 

4. How do I use MS -2 Step Mifepristone Linepharma? 

5. What should I know while using MS -2 Step 
Mifepristone Linepharma? 

6. Are there any side effects? 

7. Product details 

1. Why am I using MS -2 Step Mifepristone 
Linepharma? 

MS -2 Step Mifepristone Linepharma contains the active 
ingredient mifepristone. Mifepristone is an anti-hormone. 
It acts by blocking the effects of progesterone, a hormone 
which is needed for pregnancy to continue. 

MS -2 Step Mifepristone Linepharma can therefore be 
used to terminate a pregnancy. It is given in combination 
with another medicine called misoprostol a prostaglandin 
analogue. 

Both medicines are contained within the MS-2 Step pack, 
and they are recommended for the termination of 
pregnancy up to 63 days after your last menstrual period. 

Ask your healthcare practitioner (doctor, nurse or 
pharmacist) if you have any questions about why MS-2 
Step has been prescribed for you.  

 

2. What should I know before I use MS -2 
Step Mifepristone Linepharma? 

Warnings 

Do not use MS -2 Step Mifepristone Linepharma if: 

• you are allergic to mifepristone, or any of the 
ingredients listed at the end of this leaflet. Some of 
the symptoms of an allergic reaction may include: 

➢ Reddish circular patches on the trunk 
➢ Skin peeling 
➢ Ulcers of mouth, throat, nose, genitals, and 

eyes. 
• Always check the ingredients to make sure you can 

use this medicine. 
• you are unable to access to emergency medical care in 

the next 14 days  
• your doctor suspects an ectopic pregnancy (the egg is 

implanted outside the womb) 
• if you have an intra-uterine device (IUD), as this needs 

to be removed. 
• your pregnancy has not been confirmed by an 

ultrasound scan or biological test such as urine or 
serum HCG 

• the first day of your last period was more than 63 days 
ago, unless tests have been done to confirm the age 
of the pregnancy is no more than 63 days 

• you are pregnant and wish to carry your pregnancy to 
term 

• you suffer from chronic adrenal failure 
• you suffer from severe disease where it is necessary 

to take steroids (e.g. asthma uncontrolled by 
treatment) 

• you have known or suspected hypocoagulation 
diseases 

• you are on anticoagulant therapy 
• you are allergic to prostaglandins. This is because of 

the need to use a prostaglandin analogue in 
combination with mifepristone. 

 

If you are under 18 years of age, you should only take 
mifepristone if advised to do so by your doctor. There is 
limited information on the use of mifepristone in 
adolescents under 18 years of age. 

Check with your healthcare practitioner if you: 

• have any other medical conditions such as: 
➢ kidney problems 
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➢ liver problems 
➢ malnutrition 
➢ problems with your adrenal glands 
➢ heart or cardiovascular disease 
➢ anaemia 
➢ blood disorders which lead to difficulty in clotting 
➢ asthma 
➢ epilepsy 
➢ porphyria 
➢ are taking anticoagulants 
➢ are taking long term corticosteroids including 

inhaled corticosteroids for the treatment of 
asthma  

 
Serious skin reactions including toxic epidermal necrolysis 
and acute generalized exanthematous pustulosis have 
been reported in association with mifepristone treatment. 
Stop using the Mifepristone Linepharma 200 mg tablet and 
seek medical attention immediately if you notice any of 
the symptoms described under the ‘Side Effects’ section. If 
you get a serious skin reaction you should not use 
mifepristone again in the future. 
 

During treatment, you may be at risk of developing certain 
side effects. It is important you understand these risks and 
how to monitor for them. See additional information 
under Section 6. Are there any side effects?  

Pregnancy and breastfeeding 

Check with your healthcare practitioner if you are 
pregnant or intend to become pregnant. 

Do not use MS -2 Step Mifepristone Linepharma if: 

• your healthcare practitioner suspects an ectopic 
pregnancy (the egg is implanted outside the womb) 

• your pregnancy has not been confirmed by a 
pregnancy test or an ultrasound scan 

• the first day of your last period was more than 63 days 
ago, unless tests have been done to confirm the age 
of the pregnancy is no more than 63 days 

• you are pregnant and wish to carry your pregnancy to 
term 

Talk to your healthcare practitioner if you are 
breastfeeding or intend to breastfeed. MS -2 Step 
Mifepristone Linepharma should not be taken if you are 
breast-feeding.  

3. What if I am taking other medicines? 

Tell your healthcare practitioner  if you are taking any 
other medicines, including any medicines, vitamins or 
supplements that you buy without a prescription from 
your pharmacy, supermarket or health food shop. 
 

Some medicines may interfere with MS -2 Step 
Mifepristone Linepharma and affect how it works. These 
include: 
 

• corticosteroids including inhaled corticosteroids for 
the treatment of asthma 

• ketoconazole or itraconazole, medicines used to treat 
fungal infections 

• erythromycin or rifampicin, antibiotics for treating 
infections 

• St John’s Wort, a natural remedy used to treat mild 
depression 

• phenytoin, phenobarbitone, carbamazepine, 
medicines used to treat epilepsy 

 
These medicines may be affected by MS -2 Step 
Mifepristone Linepharma or may affect how well it works. 
You may need to be given different amounts of your 
medicines, or you may need to be given different 
medicines.  
 
Grapefruit juice should not be taken when you are 
treated with MS -2 Step Mifepristone Linepharma. 

4. How do I use MS – 2 Step Mifepristone 
Linepharma?  

How much to take 

• Your healthcare practitioner will tell you how many 
tablets you need to take and when to take them. 

• The usual dose of MS – 2 Step Mifepristone 
Linepharma is 200 mg (one tablet) in the green box. 

When to take  

•  It is necessary to take the MS -2 Step Mifepristone 
Linepharma tablet first and then, 36 to 48 hours later, 
take the MS - 2 Step GyMiso® tablets. This must be 
done in this order for the medicines to work.  

• It is recommended that the MS -2 Step Mifepristone 
Linepharma tablet should be taken on an empty 
stomach - 2 hours before or 2 hours after a meal. 

How to take 

• The MS -2 Step Mifepristone Linepharma tablet 
should be swallowed with water. 

 
Vaginal bleeding usually starts 1 to 2 days after taking the 
mifepristone tablet.  
 
36 to 48 hours after taking the mifepristone tablet you 
need to take misoprostol tablets as directed by your 
doctor or given to you by your healthcare practitioner.  

 

If you forget to take your dose of MS - 2 Step 
GyMiso® 

Contact your healthcare practitioner immediately if you 
forget to take the dose of MS - 2 Step GyMiso® tablets in 
the purple box, and it is greater than 48 hours after you 
have taken MS -2 Step Mifepristone Linepharma tablet. 

If you use too much MS – 2 Step Mifepristone 
Linepharma 

MS – 2 Step Mifepristone Linepharma is available as a 
single tablet pack, and it is prescribed for you by your 
healthcare practitioner. An overdose is not likely to occur. 
Ask your doctor or healthcare practitioner if you have any 
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concerns. If you think that you have used too much MS – 2 
Step Mifepristone Linepharma, you may need urgent 
medical attention. 

You should immediately: 

• phone the Poisons Information Centre  

(by calling 13 11 26), or 

• contact your doctor, or 

• go to the Emergency Department at your nearest 
hospital. 

You should do this even if there are no signs of discomfort 
or poisoning.          

5. What should I know while using MS – 2 
Step Mifepristone Linepharma? 

Things you must do 

• After you take MS - 2 Step GyMiso® tablets, you 
should stay at home and rest for 3 hours. Some 
women may be at a clinic for this part of the 
treatment. Vaginal bleeding will usually occur and the 
pregnancy may be expelled within a few hours of 
taking MS - 2 Step GyMiso® or during the next few 
days. The bleeding lasts on average for 10 to 16 days 
and may be heavy.In some cases, treatment with MS-
2 Step may not result in a termination of pregnancy. 
You must keep all of your clinic appointments so that 
your progress can be checked. This is very important.  

• If treatment with MS-2 Step does not work, a 
termination can be arranged using another method.  

• If treatment with MS-2 Step does not work and you 
wish to keep your pregnancy, it is not known if MS - 2 
Step Mifepristone Linepharma  can cause harm to 
your baby. It is believed, though, MS - 2 Step GyMiso®  
can cause harm to your baby. You need to tell your 
doctor or nurse about MS-2 Step so that they can 
carefully monitor your pregnancy.  

If you are Rhesus negative, the use of MS-2 Step requires 
that your doctor will take measures to prevent Rhesus 
factor sensitization, along with the general measures taken 
during any pregnancy termination. It is very important 
that you have follow up with your doctor or healthcare 
practitioner 14 to 21 days after you take MS - 2 Step 
Mifepristone Linepharma, to ensure that the termination 
was complete because incomplete termination will 
increase the risk of serious infection or bleeding. 

In case of heavy and prolonged bleeding, you should 
contact your doctor or clinic immediately to get advice and 
care.  

Using contraceptives: It is possible for you to become 
pregnant again immediately after the pregnancy 
termination is completed. As some effects of misoprostol 
and mifepristone may still be present after taking MS-2 
Step, it is recommended that you avoid getting pregnant 
again before your next menstrual period. 

Tell your doctor if you are a smoker. 

Call your healthcare practitioner straight away: 

• In case of heavy and prolonged bleeding, you should 
contact your healthcare practitioner or clinic 
immediately to get advice and care. 
In a few cases, a termination can occur after you take 
MS -2 Step Mifepristone Linepharma but before you 
take MS - 2 Step GyMiso®. It is essential that you are 
checked to confirm that a complete termination has 
occurred. If this occurs, you should contact your 
doctor immediately in order to schedule an 
appointment. 

Remind any doctor, nurse, dentist or pharmacist you visit 
that you are using MS-2 Step as it may interact with other 
medicines or anaesthetics they may use. 

Things you should not do 

• It is recommended that you do not travel away from 
home during the time that you are bleeding so that 
you can visit your doctor or clinic if necessary 

Driving or using machines 

Be careful before you drive or use any machines or tools 
until you know how MS - 2 Step Mifepristone Linepharma 
affects you. 

 

Drinking alcohol 

Tell your healthcare practitioner if you drink alcohol.  

Looking after your medicine 

• MS - 2 Step Mifepristone Linepharma should be stored 
within the MS-2 Step pack  

• Store below 25 degrees C.  
• Store in the original packaging. 
 
Follow the instructions in the carton on how to take care 
of your medicine properly. 

Store it in a cool dry place away from moisture, heat or 
sunlight; for example, do not store it: 

• in the bathroom or near a sink, or 
• in the car or on window sills. 

Keep it where young children cannot reach it. 

Getting rid of any unwanted medicine 

If you no longer need to use this medicine or it is out of 
date, take it to any pharmacy for safe disposal. 

Do not use this medicine after the expiry date. 

6. Are there any side effects? 

All medicines can have side effects. If you do experience 
any side effects, most of them are minor and temporary. 
However, some side effects may need medical attention.  

See the information below and, if you need to, ask your 
healthcare practitioner if you have any further questions 
about side effects. 
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Less serious side effects 

Less serious side effects What to do 

Gastrointestinal upset 
• Nausea 
• Vomiting 
• Diarrhoea 
Tiredness related 
• Fainting 
• Dizziness 
• Fatigue 
• Headache 
Vagina related 
• Vaginal bleeding which may be 

heavy or prolonged 
• Spotting  
Pain related 
• Abdominal discomfort 
• Abdominal pain 
• Cramps 
• Breast tenderness 
Skin related 
• Hot flushes 
• Skin rashes or itching 
Infection related 
• Chills and /or fever 

Speak to your 
doctor if you 
have any of 
these less 
serious side 
effects and 
they worry you. 

 

 

Serious side effects 

Serious side effects What to do 

Skin related 
• Serious skin reactions include 

reddish circular patches on the 
trunk, often with central blisters, 
skin peeling, ulcers of mouth, 
throat, nose, genitals and eyes. 

• These serious skin rashes are 
rare and can be preceded by 
fever and flu-like symptoms. A 
red, scaly widespread rash with 
bumps under the skin and 
blisters accompanied by fever 
may appear at the initiation of 
treatment. 

Bleeding related 
• Vaginal bleeding usually starts a 

few hours after taking MS – 2 
Step GyMiso® tablets. Bleeding 
can occur for 10 to 16 days, and 
it is usual for bleeding to be 
heavier than a normal period for 
2 to 3 days. Contact your doctor 
immediately if you find you have 
very heavy bleeding and have 
soaked more than 2 pads per 
hour over 2 hours. 

Infection related 
• Serious infections are very rare 

in a medical termination of 
pregnancy and can be 

Call your doctor 
straight away, 
or go straight 
to the 
Emergency 
Department at 
your nearest 
hospital if you 
notice any of 
these serious 
side effects. 

potentially life threatening. If 
you have symptoms more than 
24 hours after taking MS – 2 
Step GyMiso® or ongoing 
abdominal pain, or feeling 
unwell or feeling weak, with or 
without a fever, you should 
contact your doctor without 
delay. 

 
Tell your healthcare practitioner if you notice anything 
else that may be making you feel unwell. 
Other side effects not listed here may occur in some 
people. 

Reporting side effects 

After you have received medical advice for any side effects 
you experience, you can report side effects to the 
Therapeutic Goods Administration online at 
www.tga.gov.au/reporting-problems. By reporting side 
effects, you can help provide more information on the 
safety of this medicine. 
Always make sure you speak to your healthcare 
practitioner before you decide to stop taking any of your 
medicines. 

7. Product details 

This medicine is only available with a prescription. 

What MS – 2 Step Mifepristone Linepharma 
contains 

Active ingredient  

(main ingredient) 

mifepristone 

Other ingredients 

(inactive ingredients) 

colloidal anhydrous silica 

magnesium stearate 

maize starch 

microcrystalline cellulose 

povidone 

Potential allergens No 

 

The tablets do not contain gluten, lactose, tartrazine or 
any azo dyes. 

Do not take this medicine if you are allergic to any of 
these ingredients. 

What MS - 2 Step Mifepristone Linepharma 
looks like 

The MS - 2 Step Mifepristone Linepharma tablet is a white 
to off white, round tablet, with MF embossed on one side 
of the tablet. Each tablet contains 200 mg of mifepristone. 
MS - 2 Step Mifepristone Linepharma is in a blister pack of 
one tablet. There is one Mifepristone Linepharma pack in 
each MS-2 Step pack. 

Australian registration number: AUST R 210574 
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Who distributes MS - 2 Step Mifepristone 
Linepharma 

MS-2 Step is supplied in Australia by: 

MS Health Pty Ltd 

Suite 60, 278 Church Street, 

Richmond, VIC, Australia, 3121. 

Ph: 1300 515 883 MS-2 Step® is a registered trademark of 
MSI 

Reproductive Choices (UK). Mifepristone 

Linepharma and GyMiso® are licensed from 

Linepharma International Limited (UK). 

 

This leaflet was prepared in April 2023. 
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PART I: HEALTH PROFESSIONAL INFORMATION 

1 INDICATIONS 

Mifegymiso (mifepristone tablet/misoprostol tablets) is indicated for: 

• medical termination of a developing intra-uterine pregnancy with a gestational age up to 63 days 
as measured from the first day of the Last Menstrual Period (LMP) in a presumed 28-day cycle. 

Mifegymiso is not intended for routine use as a contraceptive. 

1.1 Pediatrics  

Pediatrics (<15 years of age): There are insufficient data in patients less than 15 years old to establish 
efficacy and safety. Mifegymiso is not indicated in the prepubertal population. 
 
Pediatrics (>15 and <18 years of age): Compared to adults, patients less than 18 years of age reported 
vomiting and pain more frequently (see WARNINGS AND PRECAUTIONS, Special Populations, 
Pediatrics). 

1.2 Geriatrics  

Geriatrics (>65 years of age): Mifegymiso is not indicated in post-menopausal women. 
 

2 CONTRAINDICATIONS 

Mifegymiso should not be prescribed to patients who: 

• have a confirmed or suspected ectopic pregnancy; 

• have an intrauterine device (IUD) in place; 

• have unconfirmed gestational age; 

• have chronic adrenal failure; 

• are on concurrent long term systemic corticosteroid therapy;  

• have haemorrhagic disorders or using concurrent anticoagulation therapy; 

• have inherited porphyria; 

• have uncontrolled asthma; 

• have known hypersensitivity to mifepristone, misoprostol, other prostaglandins, or any of the 
excipients used in Mifegymiso. For a complete listing, see DOSAGE FORMS, COMPOSITION AND 
PACKAGING. 

Document 6



Mifegymiso (mifepristone tablets and misoprostol tablets kit) Page 5 of 40 

3 SERIOUS WARNINGS AND PRECAUTIONS BOX 

Serious Warnings and Precautions 

• It is important that all patients be followed by a health professional 7 to 14 days after taking 
mifepristone to confirm safety and complete pregnancy termination (see WARNINGS AND 
PRECAUTIONS, Genitourinary and Monitoring and Laboratory Tests).  

• Risk of infection and sepsis: Cases of serious bacterial infection, including very rare cases of fatal 
septic shock, have been reported following the use of Mifegymiso. Some patients presented 
without fever, with or without abdominal pain, but with leukocytosis with a marked left shift, 
tachycardia, hemoconcentration, and general malaise. A high index of suspicion is needed to rule 
out sepsis (from e.g. Clostridium sordellii) if a patient reports abdominal pain or discomfort or 
general malaise (including weakness, nausea, vomiting or diarrhea) more than 24 hours after 
taking misoprostol (see WARNINGS AND PRECAUTIONS, Genitourinary).  

• Risk of skin reactions: Serious skin reactions including toxic epidermal necrolysis and acute 
generalized exanthematous pustulosis have been reported in association with Mifegymiso 
treatment (see WARNINGS AND PRECAUTIONS, Skin) 

• Risk of bleeding: Prolonged heavy bleeding may be a sign of incomplete abortion or other 
complications and prompt medical or surgical intervention may be needed. These patients must 
seek immediate medical attention (see WARNINGS AND PRECAUTIONS, Genitourinary). 

• Embryotoxicity: Patients should be counselled that once the treatment is started, there are risks 
of embryotoxicity if the pregnancy is not terminated. Both mifepristone and misoprostol are 
embryotoxic and have been associated with fetal abnormalities (see NONCLINICAL TOXICOLOGY, 
Reproductive and Developmental Toxicology).  

• Return to fertility: Patients should be advised of their immediate return to fertility after 
Mifegymiso administration. To avoid the potential exposure of a subsequent pregnancy to 
mifepristone and misoprostol, it is recommended that conception be avoided during the next 
menstrual cycle. Reliable contraceptive methods should therefore commence as early as 
possible (see WARNINGS AND PRECAUTIONS, Special Populations, Pregnant Woman). 

 

4 DOSAGE AND ADMINISTRATION 

4.1 Dosing Considerations 

Prior to prescribing Mifegymiso, health professionals must: 

• Ensure that patients have access to emergency medical care in the 14 days following administration 
of mifepristone; 

• Schedule follow-up 7 to 14 days after patients take mifepristone to confirm complete pregnancy 
termination;  

• Exclude ectopic pregnancy and confirm gestational age by an appropriate method. 

• Counsel each patient on the risks and benefits of Mifegymiso, including bleeding, infection and 
incomplete abortion;  

• Obtain the patient’s informed consent to take the drug. 

 
Mifegymiso should be prescribed by health professionals with adequate knowledge of medical abortion 
and/or who have completed a Mifegymiso education program. 
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Before starting Mifegymiso, patients must be informed of the following:  

• Mifepristone and misoprostol must be taken in sequence according to instructions. 

• Follow-up within 7 to 14 days after intake of mifepristone to confirm pregnancy termination and 
complete abortion is required. 

• Return to fertility is expected immediately after Mifegymiso administration and reliable 
contraceptive methods should be started as early as possible.  

• Failure of Mifegymiso may require surgical termination of pregnancy (see CLINICAL TRIALS). 

• Signs and symptoms they may experience.  

• How to access emergency medical care by telephone or local access. 

Mifegymiso should be prescribed by health professionals with adequate knowledge of medical abortion 
and/or who have completed a Mifegymiso education program 

Each patient should be provided with a printed copy of the Mifegymiso Patient Medication Information 
and a Patient Information Card. The Patient Information Card should be completed by the health 
professional. These documents as well as a consent form can be obtained and/or ordered from 
www.linepharma.ca or by phone at 1-877-230-4227. The Mifegymiso Patient Medication Information 
and the Patient Information Card are also included in the box. 

Hepatic impairment 

Mifepristone and its metabolites showed a decrease in both overall peak and exposure in patients with 
moderate hepatic impairment compared to healthy-matched participants. However, no dose 
adjustments are recommended in this population (see Error! Reference source not found. Error! 
Reference source not found., Special Populations and Conditions, Hepatic Insufficiency). 

4.2 Recommended Dose and Dosage Adjustment 

• 200 mg of mifepristone (1 tablet) 

• 800 mcg of misoprostol (4 tablets, each tablet containing 200 mcg)  

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. 

4.3 Administration 

Step 1 Mifepristone:  

• 200 mg of mifepristone (1 tablet) should be taken orally, followed 24 to 48 hours (1 to 2 days) later 
by the administration of misoprostol. 

• Mifepristone should be administered as directed by the prescribing health professional. 

Step 2 Misoprostol: 

• 800 mcg of misoprostol (4 tablets, each tablet containing 200 mcg) should be taken in a single 
intake by buccal route (kept between the cheek and the gum for 30 minutes before any remaining 
fragments are swallowed with water). 

4.4 Missed Dose 

Step 1 Mifepristone tablet 
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Patients should be advised to contact their health professional immediately if they delay or do not take 

the Mifepristone tablet at the time and date directed by the hea lth professional. This information can 
be found on the completed Patient Information Card. 

Step 2 Misoprostol tablets 

Patients should be advised to contact their hea lth professional immediately if they forget to take the 
Misoprostol tablets and it is more than 48 hours after they have taken the Mifepristone tablet. 

If it is less than 48 hours since the patient took Step 1 but after the time and date on the Patient 
Information Card, cl inical trial data indicates that health professionals can instruct patients to take the 

Misoprostol tablets (Step 2) r ight aw ay. 

5 OVERDOSAGE 

M ifepristone 

No cases of overdose have been reported. 

In the event of massive ingestion of mifepristone signs of adrenal fai lure may occur. Signs of acute 
intoxication may require specialist treatment including the administration of dexamethasone. 

M isoprostol 

Cumulative total daily doses of 1600 mcg have been tolerated, with only symptoms of gastrointestinal 
discomfort reported. 

Possible symptoms of an overdose are sedation, tremor, convulsions, dyspnoea, abdominal pain, 
diarrhea, fever, palpitations, hypotension or bradycardia. Hypertension and tachycardia have also been 
reported. 

There is no specific antidote. Treatment should be symptomatic and supportive. Consider 
administration of activated charcoal in the event of a potentially toxic ingestion. Activated charcoal 
may reduce absorption of misoprostol if given within one or two hours after ingestion. In patients who 

are not fully conscious or have impaired gag reflex, consideration should be given to administering 
activated charcoal via a nasogastric tube, once the airway is protected. 

For management of a suspected drug overdose, contact your regiona l poison control centre. 

6 DOSAGE FORMS, STRENGTHS, COMPOSITION AND PACKAGING 

Table 1- Dosage Forms, Strengths, Composition and Packaging 

Route of Dosage Form / 
Non-medicinal Ingredients 

Administration Strength/Composition 

Oral I Tablet, 200 mg Colloidal silica anhydrous, magnesium stearate, 

Mifepristone maize starch, microcrystall ine cellulose, 
povidone k30. 

Buccal Tablet, 200 mcg Hydrogenated castor oil, hypromellose, 

I Misoprostol microcrystalline cellulose, sodium starch 
glycolate 
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Description 

Mifegymiso (mifepristone tablet/ misoprostol tablets) is a composite pack containing one mifepristone 
200 mg tablet and four misoprostol 200 mcg tablets. The two products are provided in two different 
boxes which are packed together. 

Mifepristone 200 mg tablets 

Mifepristone tablets are white to off white, round, biconvex with “MF” embossed on one side.  

Mifepristone is packaged in a PVC/PVDC/Aluminum blister of 1 tablet presented in a green box of one 
tablet.  

Misoprostol 200 mcg tablets 

Misoprostol tablets are white, round flat with “ML” debossed on one side and “200” on the other side. 

Misoprostol tablets are packaged in dual-faced aluminum strips and presented in an orange box of four 
(4) tablets. 
 

7 WARNINGS AND PRECAUTIONS 

General 

Please see SERIOUS WARNINGS AND PRECAUTIONS BOX. 

A patient’s ability to comply with the requirements of the regimen, especially the need for a follow-up 
visit, should be considered prior to administering Mifegymiso. 

Patients should be advised to take their Patient Information Card with them if they visit an emergency 
room or another health professional who did not prescribe Mifegymiso, so that the health professional 
will be aware that the patient is undergoing a medical abortion. 

Rhesus alloimmunisation 

The use of Mifegymiso requires measures to prevent rhesus alloimmunisation. 

Carcinogenesis and Mutagenesis 

See Section NON-CLINICAL TOXICOLOGY for the carcinogenesis and mutagenesis on animals. 

Cardiovascular 

Rare serious cardiovascular accidents have been reported following administration of prostaglandins 
including misoprostol. Mifegymiso has not been studied, and is therefore not recommended, in women 
with cardiovascular disease.  

Women with risk factors for cardiovascular disease (hypertension, diabetes or who are over the age of 
35 and are heavy smokers) should be treated with caution. 

Driving and Operating Machinery 

Caution is warranted when driving or operating a vehicle or potentially dangerous machinery. 
Dizziness, fatigue, headache, and fainting can occur. The side effects diminish after Day 3 and are gone 
by Day 14. The patient must rest 3 hours after taking the misoprostol tablets.  
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Endocrine and Metabolism 

Patients with suspected acute adrenal failure were excluded from trials and therefore should be 
treated with caution. If treatment with Mifegymiso is required, therapy should be adjusted. The safety 
and efficacy have not been studied in women suffering from malnutrition. Treatment with Mifegymiso 
is therefore not recommended. 

Genitourinary 

Gestational age should be confirmed by an appropriate method. Ultrasound imaging is recommended 
before prescribing Mifegymiso when an ectopic pregnancy is suspected or gestational age is uncertain. 
Health professionals should remain alert to the possibility that a patient who is undergoing a medical 
abortion could have an undiagnosed ectopic pregnancy, since some of the symptoms of a medical 
abortion may be similar to those of a ruptured ectopic pregnancy. The presence of an ectopic 
pregnancy may have been missed even if the patient underwent ultrasonography prior to being 
prescribed Mifegymiso. 

Treatment failures 

Failures in clinical studies occurred in 2.7 to 5.1% of cases prior to 63 days of gestation (see CLINICAL 
TRIALS). The rate of failure increases with advancing gestational age. Reasons for failure requiring a 
surgical termination of pregnancy included persistent non-viable pregnancies, continuing pregnancies 
and persistent heavy vaginal bleeding. Follow-up is mandatory to ensure that the expulsion is 
completed.  

In the event of an ongoing pregnancy, pregnancy termination should be completed by another method 
(see WARNINGS AND PRECAUTIONS, Special Populations, Pregnant Woman). Animal studies have 
shown that, if a pregnancy continues after exposure to mifepristone or misoprostol, fetal abnormalities 
may occur (see NONCLINICAL TOXICOLOGY, Reproductive and Developmental Toxicology).  

Bleeding 

Bleeding occurs in almost all cases and is not proof of complete expulsion (see CLINICAL TRIALS). 
Prolonged heavy vaginal bleeding may occur and can be a sign of incomplete expulsion. Bleeding can 
lead to a significant decrease in hemoglobin levels and may necessitate a blood transfusion. 

Persistent bleeding should be monitored closely.  

The patient should have access to emergency medical care until complete termination of pregnancy is 
confirmed at a follow-up visit.  

Infections 

Cases of serious bacterial infection, including very rare cases of fatal septic shock, have been reported 
following the use of mifepristone and misoprostol. A sustained fever of 38oC or higher, severe 
abdominal pain or pelvic tenderness in the days after a medical abortion may be an indication of 
infection. 

Sepsis (from e.g. Clostridium sordellii or other species e.g. Streptococcus) should be highly suspected if 
a patient reports abdominal pain or discomfort or general malaise (including weakness, nausea, 
vomiting or diarrhea) more than 24 hours after taking misoprostol. However, the symptoms of 
Clostridium sordellii infection are sometimes not the usual symptoms of sepsis. Very rarely, deaths 
have been reported. Therefore, the possibility of sepsis should be considered in all women who present 
with nausea, vomiting, diarrhea and weakness with or without abdominal pain or fever. Strong 
consideration should be given to obtaining a complete blood count in these patients. Significant 
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leukocytosis with a marked left shift and hemoconcentration may be indicative of sepsis. Health 
professionals should consider immediately initiating treatment with antibiotics that include coverage of 
anaerobic bacteria such as Clostridium sordellii.   

Hematologic 

Heavy bleeding requiring curettage occurred in some patients in clinical trials. Patients with anemia 
should be treated with caution. Patients with severe anemia were excluded from clinical trials and 
administration of Mifegymiso in these patients is not recommended. 

Hepatic/Biliary/Pancreatic 

The safety and efficacy have not been studied in women suffering from hepatic failure. Treatment with 
Mifegymiso is therefore not recommended. 

Immune 

Cases of skin rash following misoprostol administration were reported by patients in clinical trials. 
Angioedema of the face, lips, tongue, and/or larynx, including cases of anaphylaxis have been reported 
in post-market surveillance with the use of Mifegymiso, including angioedema occurring within an hour 
of misoprostol intake. Angioedema associated with upper airway swelling may be life threatening. If 
the tongue, hypopharynx, or larynx has been involved, appropriate therapy and/or measures necessary 
to ensure a patent airway should be promptly provided. 

Monitoring and Laboratory Tests 

Follow-up must take place within a period of 7 to 14 days after administration of Mifegymiso to verify 
that expulsion has been completed (i.e. clinical examination, ultrasound scan or beta-hCG 
measurement). Persistent bleeding should be monitored closely for a decrease in hemoglobin 
concentration, hematocrit and red blood cell count.  

Neurologic 

Seizures have been reported with prostaglandins and prostaglandin analogues, and therefore this 
possibility should be considered when treating patients with a history of a seizure disorder. 

Renal 
The safety and efficacy have not been studied in women suffering from renal failure. Treatment with 
Mifegymiso is therefore not recommended. 

Reproductive Health: Female and Male Potential 

• Fertility 

During clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses. 
To avoid the potential exposure of a subsequent pregnancy to mifepristone and misoprostol, 
conception should be avoided during the next menstrual cycle. Reliable contraceptive precautions 
should commence as early as possible after Mifegymiso administration (see WARNINGS AND 
PRECAUTIONS, Special Populations, Pregnant Women). 

• Teratogenic Risk 

Reproductive studies conducted in rabbits and monkeys have shown that if a pregnancy continues after 
exposure to mifepristone, abnormalities in fetal skull, brain and developmental markers may occur. 

Use of misoprostol has been associated with birth defects. When used alone to induce an abortion, the 
following effects of misoprostol have been reported: malformations of limbs, abnormalities of fetal 
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movements and of cranial nerves (hypomimia, abnormalities in suckling, deglutition, and eye 
movements). 

Misoprostol was shown to be embryotoxic in rabbits, rats and mice, when exposure occurred during 
embryogenesis.  There was also an increase in skeletal abnormalities in rabbits and cleft palate in mice. 

Respiratory 

Due to the antiglucocorticoid activity of mifepristone, the efficacy of corticosteroid therapy, including 
inhaled corticosteroids, may be decreased temporarily following intake of mifepristone.  Therapy 
should be adjusted.  

Bronchospasm may occur with some prostaglandins and prostaglandin analogues. Caution should be 
exercised in patients with a history of asthma (see CONTRAINDICATIONS). 

Skin 

Severe cutaneous adverse reactions, including toxic epidermal necrolysis and acute 
generalised exanthematous pustulosis, have been reported in association with mifepristone 
(see ADVERSE REACTIONS). In patients who experience severe cutaneous adverse reactions, re-
treatment with mifepristone is not recommended.  

7.1 Special Populations 

7.1.1 Pregnant Women  

Mifepristone 

A review of births from 105 pregnancies exposed during first trimester of pregnancy to mifepristone 
alone (46 cases) or to both mifepristone and misoprostol (59 cases) has been published. There were 94 
live births (90.4%) and 10 (9.6%) miscarriages (including one with major malformation). Elective 
termination of pregnancy was performed after the subsequent diagnosis of trisomy 21 in one case. The 
overall rate of major congenital malformations was 4.2% (95% CI: 1.2 – 10.4%), with two cases among 38 
patients exposed to mifepristone alone and two cases among 57 patients exposed to both mifepristone 
and misoprostol. 

Misoprostol 

Use of misoprostol has been associated with birth defects. When used alone to induce an abortion, the 
following effects of misoprostol have been reported: malformations of limbs, abnormalities of fetal 
movements and of cranial nerves (hypomimia, abnormalities in suckling, deglutition, and eye 
movements). 

Mifegymiso 

Due to the risk of failure of the medical method of pregnancy termination and to the unknown risk to 
the fetus, follow-up is mandatory (see SERIOUS WARNINGS AND PRECAUTIONS BOX).  

Should a failure of Mifegymiso be diagnosed at follow-up (viable ongoing pregnancy), it is recommended 
that pregnancy termination should be completed by another method.  

Should the patient wish to continue with the pregnancy, she should be appropriately counselled as to 
the risk of birth defects and appropriate ultra-sonographic monitoring of the pregnancy should be carried 
out.  
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7.1.2 Breast-feeding 

Mifegymiso use should be avoided during breast-feeding.  

Mifepristone is lipophilic and may be excreted in the mother's milk. Misoprostol is rapidly metabolised 
in the mother to misoprostol acid, which is biologically active and is excreted in breast milk. This could 
cause undesirable effects such as diarrhea in breastfeeding infants.  

7.1.3 Pediatrics 

Pediatrics (<15 years of age): There are insufficient data in patients less than 15 years old to establish 
efficacy and safety. Mifegymiso is not indicated in the prepubertal population.  

Pediatrics (>15 and <18 years of age): Patients 15 to 17 years of age had similar efficacy to that seen in 
the adult population. More pain than expected was reported more frequently in this population, as 
well as vomiting, compared with adults (see CLINICAL TRIALS). Careful counselling should be provided 
to adjust patients’ expectations from the procedure and identification of safety issues requiring 
immediate medical attention. 

7.1.4 Geriatrics 

Mifegymiso is not indicated in post-menopausal women. 
 

8 ADVERSE REACTIONS 

8.1 Adverse Reaction Overview 

The most frequent undesirable effects which were observed during treatment with Mifegymiso were: 

• Reproductive system disorders: vaginal bleeding, sometimes heavy and prolonged uterine 
cramping (see WARNINGS AND PRECAUTIONS, Genitourinary). 

• Gastrointestinal disorders: nausea, vomiting, diarrhea and abdominal pain. 

• General disorders: headache, dizziness, chills and fever. 
 

Bleeding was occasionally observed after mifepristone alone. Misoprostol administration resulted in 
vaginal bleeding, abdominal pain and cramping. In some patients, persistent or heavy vaginal bleeding 
required treatment with intravenous fluids or blood transfusion. On average, bleeding lasted for 11.4 
days and was heavier than a normal period for 2.2 days.  

Infectious complications, including sometimes fatal sepsis, have been observed. Patients typically 
presented with abdominal pain or discomfort, fever or general malaise (including weakness, nausea, 
vomiting or diarrhea) more than 24 hours after taking misoprostol. Clostridium sordellii infection was 
observed in some women without abdominal pain or fever, that progressed rapidly to multi-organ failure 
and death.  

The adverse events reported with Mifegymiso, classified according to frequency and system organ class, 
are summarized as shown in Table 2. 
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Table 2: Adverse Events for the Use of Mifepristone and Misoprostol 

M edDRA Adverse events (frequency) 

System Organ Class Very common Common Uncommon 
(2: 1/10) (> 1/100 to < 1/ 10) (2: 1/ 1000 to < 1/100) 

Gastro-intestinal Nausea; Cramping, light or 
disorders Vomiting; moderate 

Diarrhea; 
Gastric discomfort; 
Abdominal pain 

Cardiac disorders Arrhythmia 

Nervous system Headache 
disorders 
Reproductive system & Vaginal bleeding; Prolonged post- Hemorrhagic shock; 
breast disorders Spotting; abort ion bleeding; Salpingitis; 

Uterine contract ions or Severe hemorrhage; Heavy bleeding requiring 
cramping Endometritis; IV fluids or blood 

Breast tenderness; transfusion 
Heavy bleeding; 
Heavy bleeding 
requiring surgica l 
termination of 
pregnancy 

General disorders and Fatigue; Syncope 
administration site Chills/ fever; 
conditions Dizziness 

Infections and Infection 
infestations 

Vascular disorders Hot flush; 
Hypotension 

Respiratory, t horacic and Bronchospasm 
mediastinal disorders 

8.2 Clinical Trial Adverse React ions 

Clinical trials are conducted under very specific condit ions. The adverse react ion rates observed in the 
clinical t rials; therefore, may not reflect the rates observed in pract ice and should not be compared to 
the rates in the clinical trials of another drug. Adverse react ion information from clinical trials may be 
useful in identifying and approximat ing rates of adverse drug reactions in real-world use. 

Mifegymiso was studied in t hree open-label multi-center prospective studies. In these st udies, a total 
of 1,596 women were incl uded in the safety analysis. The mean age of women who received 
mifepristone and misoprostol was 26.0, 26.7 and 25.4 years for Studies 1, 2 and 3, respectively. 
Treatment -emergent adverse events reported in clinical trials are reported in Table 3. Nausea and 
vomiting tended to increase slightly with advancing gestat iona l age. 
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Table 3: Treatment-Emergent Adverse Events Occurring in Clinical Trials, % 

Adverse Events  
Study 1 Study 2  Study 3  

N = 212 N = 415 N = 969 

Nausea 70.8  66.0  34.2  

Vomiting 37.7  40.2  26.4  

Diarrhea 36.8  33.7  59.5  

Pain 93.4   -  -  

Fever 42.9  18.6  
45.3  

Chills  - 36.9  

Headache 44.3  34.0  13.9  

Dizziness 41.5  32.8  13.1  

Weakness 55.7  45.1  21.3  

8.2.1 Clinical Trial Adverse Reactions – Pediatrics  

Study results in women less than 18 years of age 

Of the 1,000 women enrolled in Study 3, 67 were less than 18 years of age. The reported frequent 
adverse events are detailed below. Women less than 18 years old reported vomiting more frequently 
than women 18 years and older.  

Table 4: Adverse events by women age, % (N=969) 

Adverse Events 
< 18 years ≥ 18 years 

N = 67 N = 902 

Nausea 29.9 34.5 

Vomiting 43.3 25.2 

Diarrhea 62.7 59.3 

Fever/chills 41.8 45.6 

Headache 11.9 14.1 

Dizziness 16.4 12.9 

Weakness 17.9 21.6 

8.5 Post-Market Adverse Reactions 

The following adverse reaction have been identified during the post-marketing experience in 

association with Mifegymiso use.  

Skin and subcutaneous tissue disorders: Skin rash/pruritus and acute generalized exanthematous 

pustulosis. 

 

9 DRUG INTERACTIONS 

9.2 Drug Interactions Overview 

No interaction studies have been performed with mifepristone and misoprostol. 
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Mifepristone 

In vitro studies and in vivo data showed mifepristone to be metabolized by CYP3A4 and that co-
administration of other CYP3A4 substrates inhibited metabolite formation. CYP3A4 inhibitors, such as 
ketoconazole, itraconazole and erythromycin may inhibit mifepristone metabolism, whereas CYP3A4 
inducers, such as rifampicin, dexamethasone, and certain anticonvulsants (phenytoin, phenobarbital, 
carbamazepine), may increase its metabolism. 

In vitro studies also showed mifepristone to be a competitive inhibitor of CYP3A4 and, to a lesser 
extent, of CYPs 1A, 2B, 2D6, and 2E1. 

Due to the irreversible nature of the CYP binding and the slow elimination of mifepristone from the 
body, such interaction may be observed for a prolonged period after its administration.  Therefore, 
caution should be exercised when mifepristone is administered with drugs that are CYP3A4 substrates 
and have narrow therapeutic range, including some agents used during general anaesthesia. 

In an open-label, cross-over, phase 1 DDI Study done in healthy female subjects, the co-administration 
of mifepristone with rifampicin (strong CYP3A4 inducer) was shown to decrease mifepristone AUC by 
6.3-fold, and thus a reduced efficacy may be expected. Therefore, in patients treated with strong or 
moderate CYP3A4 inducers, a different termination of pregnancy procedure might be warranted. In 
case of concomitant administration with CYP3A4 inducers, a follow-up appointment with the patient is 
needed to ensure the pregnancy has completely ended. In the event of method failure, a different 
termination of pregnancy procedure is to be suggested to the patient. 

Due to the antiglucocorticoid activity of mifepristone, the efficacy of corticosteroid therapy, including 
inhaled corticosteroids, may be temporarily decreased following intake of mifepristone. Therapy should 
be adjusted. 

Misoprostol 

Limited studies investigating the metabolism of misoprostol were conducted in the rat. Misoprostol 
was not found to affect hepatic drug metabolism. 

No drug interactions have been attributed to misoprostol in extensive clinical trials. 

9.3 Drug-Behavioural Interactions 

Mifepristone and misoprostol may cause dizziness, which could have an effect on the ability to drive 
and use machines. 
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9.4 Drug-Drug Interactions 

Table 5: Established or Potential Drug-Drug Interactions 

M ifepristone 

Class/Common name 
Source of 

Effect 
Evidence 

CYP3A4 inhibitors CT i mifepristone plasma 
(such as ketoconazole, concentrat ion 
it raconazole and 
eryth romycin) 

CYP3A4 inducers CT .J, mifepristone plasma 
(such as rifampicin, concentrat ion 
dexamethasone and 
certain anticonvulsants 
(phenytoin, 
phenobarbital, 
carbamazepine) 

Cort icosteroid therapy, T .J, corticosteroid 
including inhaled 
costicosteroids 

CYP3A4 substrates that T 
have narrow 
t herapeut ic range 
(including some agents 
used during general 
anaesthesia) 

I 
Legend: C = Case St udy; CT = Clinical Trial; T = Theoret ical 

9.5 Drug-Food Interactions 

I Clinical comment 

M ifepristone is metabolized by 
CYP3A4. Co-administration of 
mifepristone wit h itraconazole (strong 
CYP3A4 inhibitor) was shown to 
increase mifepristone AUC by 2.6-
fold. No dose adjustment is 
recommended when mifepristone is 
given concomitantly with a CYP3A4 
inhibitor, but caution is warranted . 

M ifepristone is metabolized by 
CYP3A4. Co-administration of 
mifepristone wit h rifam picin (strong 
CYP3A4 inducer) was shown to 
decrease mifepristone AUC by 6.3-
fold. Therefore, a reduced efficacy 
may be expected when mifepristone 
is co-administered wit h a strong or 
moderate CYP3A4 inducer . 

M ifepristone has antiglucocort icoid 
activit y. The efficacy of corticosteroid 
therapy may be temporarily 
decreased following intake of 
mifepristone. Therapy should be 
adjusted. 

Due to the irreversible nature of the 
CYP binding and the slow elimination 
of mifepristone from t he body, such 
interaction may be observed for a 
prolonged period after its 
administration. Caut ion should be 
exercised when mifepristone is 
administered with drugs that are 
CYP3A4 substrates and have narrow 
therapeutic range. 

Grapefruit juice may inhibit mifepristone's metabolism, increasing its serum levels. 
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9.6 Drug-Herb Interactions 

The concomitant use of St. John’s Wort may increase mifepristone metabolism, lowering its serum levels. 

9.7 Drug-Laboratory Test Interactions 

There are no known effects of mifepristone or misoprostol on laboratory tests. 
 

10 CLINICAL PHARMACOLOGY 

10.1 Mechanism of Action 

When mifepristone blocks progesterone receptors, the endometrium can no longer sustain the growing 
embryo. Without the effect of progesterone, the lining of the uterus breaks down, and bleeding begins. 
Mifepristone also triggers an increase in prostaglandin levels and dilates the cervix, facilitating abortion. 
Misoprostol then induces contractions of the smooth muscle fibers in the myometrium, relaxation of the 
uterine cervix and evacuation of intrauterine content. 

10.2 Pharmacodynamics 

Mifepristone 

Mifepristone is an orally active antiprogestogen which acts by competing with progesterone for 
receptor binding. It also possesses antiglucocorticoid and antiandrogenic activity. It is devoid of 
estrogenic, antiestrogenic, mineralocorticoid and antimineralocorticoid properties. Its ability to block 
the action of progesterone on the pregnant uterus provides a medical approach to termination of early 
pregnancy. In normally menstruating women, the effect of mifepristone depends on the timing of 
administration. When administered in the first half of the luteal phase, menstrual induction occurs 
independently of luteolysis; mifepristone administration during the mid-luteal phase produced 
bleeding within a few days in most women but there was a second bleed at the time of expected 
menses in about two-thirds. The first episode of bleeding occurred in the presence of elevated 
progesterone and estrogen concentrations. Administration during the late luteal phase resulted in 
bleeding within 1 to 3 days, shortening the luteal phase of the treatment cycle and lengthening of the 
subsequent follicular phase. Administration on the first 3 days of the menstrual cycle had no effect on 
cycle length but when given in the late follicular phase, mifepristone prolonged the follicular phase by 
preventing the development of a normal LH surge and delaying the new surge for about 15 days. 

In the first trimester of pregnancy, mifepristone induced uterine activity in virtually all women 36 and 
48 hours after administration, and increased the sensitivity of myometrium to exogenous 

prostaglandins (PG). The accompanying increase in decidual PGF2 production was attenuated by 
indomethacin, but the increase in uterine activity was not: thus, mechanisms other than an increase in 
decidual PG production contribute to the abortifacient effect of mifepristone. Mifepristone 
administration also resulted in cervical ripening in pregnant women. 

Single doses of mifepristone of 4.5 and 6 mg/kg increase plasma levels of cortisol, ACTH and 
lipotrophin, and in patients with unresectable meningioma treated with 200 mg mifepristone daily for 
prolonged periods, increases in plasma cortisol, ACTH and urinary cortisol are maximal at 3 weeks and 
remain unchanged thereafter. Dosages of mifepristone required to exert antiglucocorticoid effects, 
which are achieved by disruption of the negative pituitary feedback, are higher than those needed for 
antiprogestogen activity. In subjects with normal adrenal function, the increase in ACTH produced by 

Document 6



 

Mifegymiso (mifepristone tablets and misoprostol tablets kit) Page 18 of 40 

mifepristone compensates for its antiglucocorticoid activity and there have been no reports of acute 
adrenal insufficiency at dosages used to terminate early pregnancy. 

Mifepristone inhibited estrous cycling in rats at oral doses of 0.3-1 mg/kg/day (less than the clinical 
dose adjusted for body surface area) in a 3-week study. This was reversed over the following 2-3 weeks 
and no subsequent effects on reproductive performance were found. 

Mifepristone binds to human progesterone receptors with nanomolar affinity. In animals, oral 
administration was shown to inhibit the action of endogenous or exogenous progesterone in multiple 
species.  

In women administered 1 mg/kg or greater, mifepristone antagonises the endometrial and myometrial 
effects of progesterone. During pregnancy it sensitises the myometrium to the contraction-inducing 
action of prostaglandins. During the first trimester, administration of mifepristone allows cervical 
dilatation.  

In vitro studies showed mifepristone to also bind to the glucocorticoid and androgen receptors with 
high affinity, comparable to that for the progesterone receptor. In toxicological studies in rats and 
monkeys up to a duration of 6 months, mifepristone produced effects related to its antihormonal 
(antiprogesterone, antiglucocorticoid and antiandrogenic) activity. 

In man the antiglucocorticoid action is manifested at a dose equal to or greater than 4.5 mg/kg by a 
compensatory elevation of ACTH and cortisol. 

Misoprostol 

Misoprostol is a synthetic analogue of prostaglandin E1. At the recommended dosages, misoprostol 
induces contractions of the smooth muscle fibers in the myometrium and relaxation of the uterine 
cervix.  The uterotonic properties of misoprostol should facilitate cervical opening and evacuation of 
intrauterine content. In the event of an early termination of pregnancy, the combination of misoprostol 
used in a sequential regimen after mifepristone leads to an increase in the success rate and accelerates 
the expulsion of the conceptus. Among other effects, misoprostol inhibits the acid gastric secretion and 
increases the digestive peristaltism. 

Uterine contractility following administration of misoprostol via the buccal route was investigated with 
an intrauterine pressure transducer in women seeking termination of pregnancy. Results indicated that 
the average time to onset of increased tone and first uterine contraction were 41.2 and 67.1 minutes, 
respectively. Sustained uterine activity was observed on average after 90.0 minutes and peak uterine 
activity after 264.0 minutes.   

In fertility studies in rats in which treated females were mated with treated males, increased pre-
implantation losses were observed with misoprostol at oral doses greater than 1 mg/kg/day (11 times 
the recommended human dose, on a mg/m2 basis). Post-implantation loss was also increased at 10 
mg/kg/day (114 times the recommended human dose, on a mg/m2 basis). 

10.3 Pharmacokinetics 

Mifepristone 

The pharmacokinetic properties of mifepristone have been studied mostly following oral administration 
in healthy women, although studies were also conducted in pregnant women and a few male 
volunteers. Plasma concentrations of mifepristone and its metabolites were measured by 
radioimmuno- and radioreceptor assays, or high performance liquid chromatography (HPLC), and 
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pharmacokinetic parameters calculated employing one- and two-compartment models as well as non-
compartmental analysis. 

The pharmacokinetics of mifepristone and its metabolites are not linear. 

Absorption 

After oral administration of a single dose of 200 mg, mifepristone is rapidly absorbed. The peak 
concentration of 2.3 to 2.7 mg/L is reached after 0.75 hours (mean of 49 subjects). The half-life of 
mifepristone is 36.5 to 38.3 hours.  

Following oral administration of single doses of mifepristone 100, 400, 600 and 800 mg to healthy 
female volunteers maximum plasma concentrations were about 2.5 mg/L (2,500 ng/mL) and differed 
between the 100 and 800 mg doses only 2 hours after ingestion.  After a single 600 mg dose maximum 
plasma concentration was about 2 mg/L (2,000 ng/mL) at 1.35 hours. High doses of 10 and 25 mg/kg in 
healthy female and male volunteers produced maximum plasma concentrations of progesterone 
receptor-reactive material of 5.17 to 7.5 mg/L. Maximum plasma concentrations were attained 0.7 to 
1.5 hours after oral administration. The parent drug and its metabolites were still detectable 6 to 7 
days after a single dose using HPLC and for 10 days using radioimmunoassay. 

Administration of 12.5, 25, 50 or 100 mg twice daily for 4 days to healthy female volunteers resulted in 
similar plasma concentrations of 1.4 to1.7 mg/L (1,400 to 1,700 ng/mL) at dosages  > 50 mg twice daily, 
and it was suggested that the lack of increase in plasma drug concentration when dosage increased 
above 50 mg twice daily is partly explained by saturation of -I-acid glycoprotein (AAG), the serum 
binding protein for mifepristone in man, which has a binding capacity lower than the therapeutic dose. 

Plasma concentration and clinical efficacy: a study conducted in 17 women less than 56 days pregnant 
who were administered mifepristone 600 mg for termination of pregnancy, found no correlation 
between clinical efficacy (13 responders) and plasma concentration of mifepristone or circulating 
metabolites, protein binding, or plasma AAG. 

The absolute bioavailability of a low oral dose of 20 mg is 69 %. 

Distribution: 

Mifepristone is 99% bound to plasma proteins, albumin and α1-acid glycoprotein in man. Binding to the 
latter protein is saturable, and the drug displays nonlinear kinetics with respect to plasma 
concentration and clearance. Animal studies found mifepristone to be widely distributed, initially 
having high extravascular concentration, but shifting to greater erythrocyte concentration over 24 hrs. 
Studies in pregnant animals have shown mifepristone to cross the placental barrier. 

Apparent initial volume of distribution after intravenous administration of mifepristone 280 mg was 
low (8 L) but at steady state was 25.7 L. The volume of distribution and clearance of mifepristone were 
inversely proportional to the plasma concentration of AAG, being greater in subjects with low AAG 
levels, and are dose· and time-dependent. At plasma concentrations of up to 0.8 mg/L mifepristone is 
about 98 % bound to plasma proteins in the blood. Its binding to erythrocytes is negligible. A value of 
94 % was reported at a plasma mifepristone concentration of 5 mg/L. It is considered that AAG is the 
principal binding protein for mifepristone. When binding to AAG is saturated, mifepristone and its 
metabolites bind to albumin. 

Metabolism: 

Metabolism of mifepristone is primarily via pathways involving N-demethylation and terminal 
hydroxylation of the 17-propynyl chain. In vitro studies have shown that CYP450 3A4 is primarily 
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responsible for the metabolism. The three major metabolites identified in humans are: (1)  N-
monodemethylated metabolite, the most widely found in plasma; (2) N-didemethylated mifepristone, 
which results from the loss of two methyl groups from the 4-dimethylaminophenyl in position 11 ß; and 
(3) terminal hydroxylation of the 17-propynyl chain. 

Metabolites are detectable in plasma 1 hour after ingestion of mifepristone. Their concentrations 
increase dose-dependently with those of the monodemethylated metabolite sometimes exceeding 
those of the parent compound. The plasma concentrations of the didemethylated compound rises 
gradually over the first 10 hours following mifepristone administration. The binding affinity of the 
metabolites to progesterone receptors is about 10 to 20% of that of mifepristone and it is not known 
whether they contribute to the pharmacological effects of mifepristone. 

Effect of CYP3A4 on the oxidation of mifepristone in human liver microsomes: Using in vitro 
techniques, it has been demonstrated  that human liver microsomes catalyzed the demethylation of 
mifepristone with mean (+ SD) apparent Km and Vmax values of 10.6 + 3.8 µM and 4920 + 1340 
pmol/min/mg protein. CYP3A4 substrates progesterone and midazolam inhibited metabolite formation 
by up to 77 %. Other isoenzymes (CYP1A2, CYP2C9, CYP2C19, CYP2E1) had apparently no action on 
mifepristone metabolism. CYP3A4 appears as the isoenzyme primarily responsible for mifepristone 
demethylation and hydroxylation in human liver microsomes. 

Elimination 

Elimination of mifepristone is slow at first (50% eliminated between 12 and 72 hours) and then 
becomes more rapid with a terminal elimination half-life of 18 hours. Mifepristone shows non-linear 
pharmacokinetics. Eleven days after a 600 mg dose of tritiated compound, 83% of the drug has been 
accounted for in the feces and 9% in the urine. Serum levels are undetectable at 11 days. 

Total plasma clearance of mifepristone was reported to be 3 L/h. Following oral administration of 
titrated mifepristone to healthy volunteers, 90% of the dose was recovered in the feces over a period 
of 6 to 7 days. As mifepristone was completely absorbed, the principal route of elimination was biliary. 
The urinary route was secondary and renal clearance was negligible relative to total clearance. 

In studies employing long sampling periods, the elimination half-life of mifepristone was reported to be 
24 to 54 hours. 

Special Populations and Conditions 

• Hepatic Insufficiency: A study has been done on 8 women with moderate hepatic 
impairment versus 8 women with normal hepatic function, treated with a single oral dose 
of mifepristone 200 mg to assess the mifepristone and its metabolites (N-demethylated 
metabolite, hydroxylated metabolite and di-demethylated metabolite) pharmacokinetic. 
The total Cmax of mifepristone and its metabolites were reduced by half in patients with 
moderate hepatic impairment compared to normal hepatic function participants. Similarly, 

the total AUC was reduced by 43% and 50% for mifepristone and N-demethylated 
metabolite in patients with moderate hepatic impairment compared to normal hepatic 
function participants. This decrease in exposure could be caused by a decrease in 
absorption and/or protein binding. However, the assessment of mifepristone and its 
metabolites unbound fractions (0.2 to 6%) could not be performed with enough accuracy 
to be able to discriminate any significant variation between the two groups. Considering 
the above, the clinical consequences of 200 mg mifepristone administration in patient with 
moderate hepatic impairment are still unknown. 
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Misoprostol 

Absorption 

When administered orally, misoprostol is rapidly absorbed (Tmax: 30 minutes) and metabolized. Peak 
concentrations around 1.1 ng/mL were reached about 15 minutes after a 400 mcg dose in the fasting 
state. Plasma concentrations of its main degradation metabolite, misoprostol acid, reach their peak of 
2 - 2.5 ng/mL after a 2 mcg/kg oral dose within approximately 30 minutes and rapidly decline 
thereafter. As a result, uterine contractility increases and then plateaus after about one hour. 
Absorption is almost complete, measured at levels between 64 - 73% from urinary data.  

Overall, areas under curve tend to be higher when misoprostol is administered via vaginal, sublingual 
or buccal routes when compared to oral administration. A study compared the pharmacokinetics of 
misoprostol (800 mcg) administered either sublingually or buccally in non pregnant women: 
misoprostol plasma concentrations were higher for the sublingual vs. the buccal route. The misoprostol 
AUC0–∞ (1,910 vs. 484 pg/mL, sublingual and buccal, respectively, p<0.04) and AUC0–4h (1600 vs. 380 
pg/mL, sublingual and buccal, respectively, p<0.03) were lower when given by the buccal route. 
Sublingual misoprostol administration achieved a higher Cmax compared to buccal (1,140 vs. 229 pg/mL, 
p<0.03). No difference was found when comparing sublingual and buccal Cmin or half-life. 

Parametric confidence intervals were used for the evaluation of the relative bioavailability as the 
ANOVA residuals did not deviate from normal distribution. The following formal preconditions for the 
evaluation of the relative bioavailability were checked and found to be met. 

A terminal elimination half-life of < 2.5 h was observed in all subjects. The wash-out phase of at least 1 
week was adequate, corresponding to at least 60 times the apparent terminal disposition half-life in 
the subjects. A carry over from one treatment to the other thus was methodologically excluded by an 
adequate wash-out. The ANOVA revealed, correspondingly no significant sequence effect for any of the 
pharmacokinetic characteristics. Also no period effect occurred. 

An adequate portion of the total area under the curve of >80% was covered by measured 
concentrations in all subjects. 

The 90% confidence intervals of the AUC0-t ratio (89.4-101%), AUC0-∞ ratio (90.4- 102%) and Cmax ratio 
(83.4-105%) were included by the acceptance range of 80- 125%. 

Table 6: Summary of Pharmacokinetic Parameters of Oral Misoprostol 200 mcg Tablets in Healthy 
Women 

 Mean Median SD Q1 Q3 

AUC0-t 
(h*ng/mL) 

0.710 0.650 0.247 0.523 0.862 

AUC0 
(h*ng/L) 

0.746 0.674 0.259 0.545 0.918 

Cmax (ng/mL) 1.10 1.07 0.42 0.871 1.28 

MRT (h) 0.776 0.690 0.428 0.589 0.764 

Tmax (h) 0.246 0.250 0.129 0.167 0.333 

T1/2 (h) 0.581 0.476 0.444 0.379 0.524 
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Distribution: 

Serum protein binding of labeled misoprostol acid was studied in man and was similar in young (81-
88%) and elderly (81-89%) subjects. Accumulation in erythrocytes was not seen. 

Metabolism: 

Metabolism of misoprostol to misoprostol acid is rapid with no intact misoprostol found in plasma 
consistent with an in vitro half-life of 6.4 minutes for the de-esterification of misoprostol in human 
plasma at 37°C. 

Elimination 

Elimination of misoprostol and its metabolites is also rapid with a plasma elimination half-life of 21 
minutes in man. 1-4% of misoprostol acid is excreted in the urine. 

After administration of radio-labeled misoprostol, approximately 80% of radioactive products are 
eliminated in the urine and feces, respectively. Approximately 56 % of the product is eliminated in the 
urine within 8 hours after intake. 

 

11 STORAGE, STABILITY AND DISPOSAL 

Mifegymiso should be stored between 15-25°C in its original outer carton in order to protect from light. 
Keep out of the sight and reach of children.  

Storage of mifepristone 200 mg tablet 

When separated, mifepristone should be stored between 15-30°C; in the mifepristone (Green) box, in 
order to protect from light.  

Storage of misoprostol 200 mcg tablets 

When separated, misoprostol should be stored between 15-25°C; in the misoprostol (Orange) box.  
 

12 SPECIAL HANDLING INSTRUCTIONS 

No special handling instructions are required.  
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PART II: SCIENTIFIC INFORMATION 

13 PHARMACEUTICAL INFORMATION 

Drug Substance 

Mifepristone 

Proper name: mifepristone 

Chemical name: (11β,17β)-11-[4-(Dimethylamino)phenyl]-17-hydroxy-17-(1-propynyl)estra-4,9-dien-3-
one  

Molecular formula and molecular mass: C29H35NO2; 429.6 g/mol 

Structural formula: 

 

The absolute configuration of the chiral centers is as follows: 8S, 11R, 13S, 14S, 17R.  

Physicochemical properties:  

The compound is a yellow powder with a melting point of 191-196 °C. It is highly soluble in methanol 
and methylene chloride, and poorly soluble in water.  

 

Misoprostol 

Proper name: misoprostol 

Chemical name: (±)-Methyl (1R,2R,3R)-3-hydroxy-2-[(E)-(4RS)-4-hydroxy-4-methyl-1-octenyl]-5- 
oxocyclopentaneheptanoate (USP) 

Molecular formula and molecular mass: C22H38O5; 382.54g/mol 

Structural formula: 

 

The structure of misoprostol contains four chiral centers, the presence of 24 = 16 enantiomers is thus 
possible. Four of the 16 enantiomers comprise misoprostol [methyl (13E)-(±)-11,16- dihydroxy-16-
methyl-9-oxoprost-13-en-1-oate], and the other 12 enantiomers comprise  Impurity A (8-epi 
misoprostol), Impurity E (11-epi misoprostol) and Impurity B (12-epi  misoprostol) by 4 enantiomers 
respectively. 
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Physicochemica l propert ies: Misoprostol is a clear, colorless to yellowish oily liquid. Practically insoluble 
in water, soluble in ethanol (96%), sparingly soluble in acetonitrile. 

14 CLINICAL TRIALS 

14.1 Clinical Trials by Indication 

M edical Termination of a Developing Intra-Uterine Pregnancy 

Study Design and Demographics 

Table 7: Summary of patient demographics for clinical trials 

Dosage, route of Study 
Study# Study design administration and subject s Mean age (Range) Sex 

duration (n) 

Study 1 Open-label, 200 mg mifepristone 223 17 years or o lder F 
randomized tablet oral Age: 
study 800 mcg misoprostol s; 24 year o ld: 51.1% 

tablet bucca l 25-29 year old : 19.7% 
30-34 year old: 19.7% 
2: 35 year o ld: 9.4% 

Study 2 Open-label, 200 mg mifepristone 421 17 years or o lder F 
randomized tablet oral Age: 
study 800 mcg misoprostol s; 24 year o ld: 44.9% 

tablet bucca l 25-29 year old : 25.2% 
30-34 year old: 16.2% 
2: 35 year o ld: 13.8% 

Study 3 Open-label, 200 mg mifepristone 1000 13 years or o lder F 
single arm, tablet oral Age: 
prospective study 800 mcg misoprostol s; 24 year o ld: 52.8% 

tablet bucca l 25-29 year old : 21.3% 

I 
30-34 year old: 14.6% 
2: 35 year o ld: 11.4% 

Study 1 (Middleton et al. 2005) 

This st udy was an open-label trial conducted in two family planning clinics in the United States. Healthy 
women (N = 223) w ith an int ra-uterine pregnancy up to 56 days since the fi rst day of the last menstrual 
period (LMP) verified by ultrasonography, requesting a termination of pregnancy received 200 mg oral 
mifepristone followed after 24 to 72 hours by 800 mcg bucca l misoprostol. The efficacy of the 
procedu re was assessed by vaginal ultrasound and adverse events were evaluated during a follow-up 
visit 4 to 15 days after mifepristone administration. 

Study 2 (Winikoff et al. 2008) 

This open-label randomized seven-sit e study conducted in the United States compared the efficacy and 
safety of 200 mg oral mifepristone followed 24 to 36 hours later by 800 mcg bucca l or ora l misoprostol 
for early termination of pregnancy. Healt hy women (N = 421) with an intra-uterine pregnancy up to 63 
days LM P, determined by clinical examination and/ or ultrasonography, were enrolled. The efficacy of 
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the procedure was established by ultrasonography, and adverse events were assessed during a 7 to 14 
days follow-up, after the intake of mifepristone. 

Study 3 (Pena et al. 2014) 

This open-label single-arm study was conducted in three sites in Mexico. Its objective was to evaluate 
the safety and efficacy of mifepristone (200 mg oral) followed 24 to 48 hours by misoprostol (800 mcg 
buccal) for early pregnancy termination. Gestational age was determined by physical examination, 
menstrual history and ultrasound and 1,000 healthy women with pregnancy up to 63 days LMP were 
enrolled. Pregnancy termination was confirmed by ultrasound and clinical exam 8 days after study 
enrollment. 

Study Results 

Results from the three phase 3 pivotal trials are summarized in Table 8 to Table 12. 

Clinical efficacy in the three pivotal trials was defined as complete abortion without surgical intervention. 
In the three studies, women presenting at follow-up with an on-going viable pregnancy were offered 
surgical termination of pregnancy. Ultrasound was performed in 96.7% of patients in clinical trials. 
Women presenting with a persistent gestational sac at first follow-up visit could opt for surgical 
intervention or wait and follow-up at a next visit for a spontaneous resolution on Day 15 to 36 post-
mifepristone. In studies 2 and 3, women with a persistent gestational sac at the first follow-up visit could 
also choose to receive a second dose of 800 mcg buccal misoprostol. Of the 12 women choosing a second 
misoprostol dose, 9 had a complete abortion without surgery at next follow-up visit and 3 required a 
surgical intervention.  

Table 8: Outcome of women undergoing medical termination of pregnancy 

 Study 

 
1 

(N = 215)* 
2 

(N = 421) 
3 

(N = 971)* 

Termination of pregnancy without surgical procedure 
≤49 days of gestation 
50-56 days of gestation 
56-63 days of gestation 

94.9% 
95.1% 
94.3% 

 

96.2% 
97.2% 
95.7% 
94.8% 

97.3% 
98.0% 
96.8% 
95.9% 

Surgical termination of pregnancy: 5.1% 3.8% 2.7% 

Indication for surgery: 
Incomplete abortion 4.2% - - 

Persistent gestational sac - 1.0% 0.2% 

Ongoing viable pregnancy 0.9% 1.0% 0.6% 

Persistent heavy bleeding - 1.9%** 1.6% 

Abdominal Pain - - 0.2% 

Patient lost to follow-up 8 47 29 
*  Patients were mistakenly enrolled (1 in Study 1, 56-63 days of gestation and 2 in Study 3, ≥ 64 days of 

gestation [data not presented]) 
** Medically necessary (e.g. excessive bleeding) 

The results from the three trials indicate that a regimen of 200 mg oral mifepristone followed by 800 mcg 
buccal misoprostol is efficient for the termination of a pregnancy with a gestational age of 63 days or 
less. Stratification of the efficacy by age and ethnicity revealed no clinically meaningful difference in 
termination of pregnancy outcome. In trials 2 and 3, patients with a gravidity of 4 or more tended to 
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have a higher failure rate in the 50 to 63 days of gestational age group (failure rate 3.1-3.4% vs 6.3%, in 
women with gravidity of 1-3 (N = 465) or 4 and over (N = 142)), but not in women with a gestation of 49 
days or less (failure rate 1.9-2.5% vs 2.3% in women with gravidity of 1-3 (N = 592) or 4 and over (N = 
172)). 

Table 9: Total bleeding time from treatment and type of bleeding, in days: mean ± SD, median 
(range) 

 Study 

 
1 

(N = 212) 
2 

(N = 414) 
3 

(N = 969) 

Total bleeding time NA 11.4 ± 4.0, 12 (0-37) NA 

Type of bleeding 

Heavy bleeding 2.3±2.1, 2 (0-15) 2.2 ± 2.2, 2 (0-15) NA 

Normal bleeding 5.2±3.0, 5 (0-14) 4.5 ± 3.0, 4 (0-15) NA 

Spotting  3.8±2.6, 4 (0-12) 4.8 ± 3.4, 4 (0-14) NA 
N/A = not available 

One patient in Study 1 and one in Study 3 required a blood transfusion due to excessive bleeding.  

 

Pediatric Study results (≥13 and <18 years of age) 

Of the 1,000 women enrolled in Study 3, 67 were less than 18 years of age. The number of participants 
is stratified by age below: 

Table 10: Number of participants <18 years, by age 

Age <18 n 

13 1 

14 6 

15 16 

16 20 

17 24 

Total 67 

In that population, all women (100 %) had termination of pregnancy without the need for a surgical 
intervention. Women less than 18 years old tended to rate pain intensity higher and to report more 
frequently “feeling more pain than expected” than women 18 years and older. 

Table 11 : Outcome of woman undergoing medical termination of pregnancy, by age (N=971) 

Age Efficacy % (n)  

<18 years 100% (67) 

≥18 years 97.1% (878) 
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Table 12: Reported pain and bleeding, by age (N=969) 

 < 18 years  ≥ 18 years  

Reported pain (n=67) (n=887) 

Mean pain score (SD) (range 
1-7) 

5.60 (1.3) 5.06 (1.7) 

Pain perception, %(n)* (n=66) (n=896) 

Less than expected 12.1 (8) 27.6 (247) 

Same as expected 19.7 (13) 27.7 (248) 

More than expected 68.2 (45) 44.8 (401) 

Bleeding perception, %(n)* (n=67) (n=894) 

Less than expected 14.9 (10) 32 (286) 

Same as expected 50.7 (34) 41.3 (369) 

More than expected 34.3 (23) 26.7 (239) 
SD=standard deviation, *Excludes “Don’t know” responses 

 

Observational Studies 

Authorised Prescriber Program Study 

This retrospective observational study conducted in 15 clinics in Australia reported the outcome of 5,730 
patients having termination of pregnancy of less than 63 days since last menstrual period with a regimen 
of 200 mg mifepristone followed 24-48 hours later by 800 mcg buccal misoprostol. 121 patients of less 
than 18 years of age were enrolled and one woman (0.8%) received a surgical intervention for retained 
products of conception. No other serious adverse events were reported in pediatric patients. 

Australia Phase IV Study 

This observational study conducted in women’s health clinics in Australia reported the outcome of 
10,822 patients having termination of pregnancy of 63 days since last menstrual period or less with a 
regimen of 200 mg mifepristone followed 24-48 hours later by 800 mcg buccal misoprostol. In the study, 
138 women of less than 18 years of age were enrolled and 2.8% reported a method failure and required 
a surgical termination of pregnancy. Two patients reported an incomplete abortion and one patient a 
continuing pregnancy. All three required surgical termination of pregnancy. No serious haemorrhage or 
infection was reported in pediatric patients.  

Table 13 : Number of participants <18 years in Australian Phase IV Study, by age 

Age <18 n 

13 0 

14 2 

15 16 

16 32 

17 86 

 

15 MICROBIOLOGY 

No microbiological information is required for this drug product.  
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16 NON-CLINICAL TOXICOLOGY 

General Toxicology: 

Single dose studies 

Mifepristone 

Mice, rats and dogs were administered single p.o. and i.p. doses of 1,000 mg/kg of mifepristone, 
resulting in severe toxicities (arched back, locomotor problems and abdominal distension) and one 
animal died.  The drug dose used in these studies was about 300 fold greater (on a mg/kg basis) than 
would be administered to patients. 

Misoprostol 

Studies were performed in mice, rats and dogs. Oral LD50 values in mice and rats were 27-138 and 81-
100 mg/kg, respectively, with corresponding values after i.p. dosing of 70-160 and 40-62 mg/kg.  No 
deaths were reported in dogs up to 10 mg/kg, the maximum administered dose.  The most prominent 
clinical signs were diarrhea and reduced motor activity in rodents and, in dogs, emesis, tremors, 
mydriasis and diarrhea. Most deaths occurred within 24 hours of dosing and surviving animals 
appeared normal within 3-4 days.  The drug dose used in these studies was at least >750 fold greater 
(on an mg/kg basis) than would be administered to patients. 

Long term studies 

Mifepristone 

Repeat dose toxicology studies were conducted in the rat and the monkey for 30 days and 6 months.  A 
range of doses from 5 – 200 mg/kg/day were administered orally.   

Monkeys administered 100 mg/kg/day had severe toxicity, where 3 were sacrificed moribund and the 
primary toxicological effects were vomiting, diarrhea, reduced appetite and body weight loss.  Mid and 
high dose animals had reduced food consumption and loss of body weight.  Serum ACTH levels were 
increased, cholesterol reduced, triglycerides had a transient rise and cortisol was increased. Both 
progesterone and estrogen levels were lower and LH levels were higher in females. Urinary excretion of 
potassium and chloride was reduced at all dose levels and sodium only at the high dose. In both sexes, 
kidney and adrenal weights were increased at all dose levels, liver weights were increased at the mid- 
and high-dose and pancreas reduced at the high-dose. Histopathology showed (i) non dose-related 
increased amounts and incidence of lipofucsin in liver, (ii) non dose-related increase in cortical scarring, 
cortical cysts and subcapsular foci of fibrosis in kidneys, (iii) increased eosinophilia of adrenal zona 
fasciculata in high-dose males and females and in one mid-dose male; high-dose females had an 
increased width of the zona reticularis, and (iv) increased incidence of brown pigment within the 
thyroid follicular epithelium in high-dose animals.  

With regard to changes in reproductive organs in female monkeys, the following observations were 
made: (i) dilated ovarian follicles and an absence of corpora lutea, (ii) thinning of uterine endometrium; 
focal mucosal hyperplasia, squamous metaplasia and inflammatory cell infiltration (iii) non dose-related 
squamous metaplasia and inflammatory cell infiltration in the cervix, (iv) moderately keratinised 
vagina, (v) dilated lumen of fallopian tubes, (vi) slight increase in the degree of development of 
mammary glands. 

Rats administered mid and high doses had reduced weight gain. Haematological measures showed 
reduced red cell parameters and reduced clotting time. Plasma glucose was dose-dependently reduced 
and serum protein and cholesterol increased. Urinalysis showed increased protein and increased urine 
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volume, presumably due to increased water intake. Histopathology showed (i) dose-related increase in 
centrilobular enlargement in livers, (ii) dose-related increase in hemosideresis in adrenals, (iii) dose-
related increase in foci of basophilic/dilated kidney tubules containing colloid, glomerular 
hyalinisation/sclerosis, and interstitial fibrosis (iv) increased thyroid weight, increased height of the 
thyroid follicular epithelium; a thyroid follicular adenoma was observed in one high-dose female.  

With regard to changes in reproductive organs in female rats, the following observations were made: (i) 
inhibition of oestrus cyclicity and reduction in corpora lutea, (ii) dose-related increase in ovarian cysts, 
(iii) reduction in endometrial stroma in all groups and dose-related dilatation of endometrial glands, (iv) 
striated squamous epithelium of the cervix/vagina, and (v) dose-related increase in distension of 
mammary acini and ducts. 

The Cmax of single-dose oral mifepristone administration in rats and monkeys was compared to the 
Cmax in women administered 200 mg.  Rats and monkeys were observed to have different 
mifepristone metabolism, as compared to humans, making it challenging to compare the doses used in 
animal studies to those proposed for human use. 

Table 14: Comparative Cmax of single-dose mifepristone  

 Dose (mg/kg) Cmax (ng/ml) Cmax:Dose 

Rat 200 3,000 15 

Monkey 90 160 1.7 

Human 4 2,686 671.5 

 

Misoprostol 

Repeat dose studies were conducted in rats and dog for 5, 13 and 52 weeks and covered a dose range of 
30 – 9000 mcg/kg/day via oral administration.  

In rats, the major clinical signs were diarrhea, salivation, vaginal dilation and discharge, decreased body 
weight and increased food consumption. Principal clinical biochemistry changes were decreases in 
serum total protein and increases in serum iron, with any changes in other parameters remaining 
within normal limits and considered incidental. The decrease in protein levels may be a consequence of 
poor absorption of nutrients resulting from diarrhea. Stomach weights and stomach to body weight 
ratios were increased and hyperkeratosis of the aglandular part of the stomach and mucosal epithelial 
hyperplasia of the glandular part were confirmed by electron microscopy.  It may be that misoprostol 
increased cell survival and decreased cell shedding. The changes were reversible upon cessation of 
treatment. 

Pharmacokinetic exposure data for misoprostol was limited, making it challenging to compare the doses 
used in animal studies to those proposed for human use.   

Carcinogenicity:  

Mifepristone 

Carcinogenicity studies were not conducted in animals. 

Misoprostol 

The carcinogenicity potential of misoprostol has been evaluated in both mice and rats. The study in mice 
was of 21 months duration and administered doses of 0, 160, 1600 and 16000 mcg/kg/day by oral gavage. 
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In the rat study, doses of 0, 24, 240 and 2400 mcg/kg/day were administered for 24 months by oral 
gavage. There was no indication of a carcinogenic effect in either species. 

Genotoxicity:  

Mifepristone 

Mifepristone was tested for genotoxicity using both in vitro and in vivo studies.  It showed no evidence 
of genotoxicity. 

Misoprostol 

Misoprostol was tested for genotoxic potential in a Ames test in five strains of Salmonella typhimurium, 
a mouse lymphoma TK+/- assay, a mitotic gene conversion in Saccharomyces cerevisiae, a sister 
chromatid exchange assay in CHO cells, a C3H/10T 1/2 cell transformation assay and an in vivo mouse 
micronucleus test. Misoprostol showed no evidence of genotoxicity. 

Reproductive and Developmental Toxicology:  

Mifepristone 

Oral administration of mifepristone to rats disrupted the oestrus cycle at both dose levels, 0.3 and 1 
mg/kg/day within 10 days of treatment, with a gradual restoration of the cycle over the 2-3 weeks after 
stopping dosing. There were no residual effects on reproductive performance, fertility or the wellbeing 
of offspring. 

When administered to at a dose of 2.5 mg/kg/day for 24 days, starting 8 days before mating, with 
pregnancy status assessed on the day after final treatment, mifepristone did not affect the pregnancy 
rate, as compared to a concurrent control group. However, the mean number of normal implantation 
sites per pregnant rate was significantly reduced. 

Mifepristone is embryotoxic and its administration to pregnant mice, rats and rabbits at doses lower 
than those proposed for human use (on a mg/kg basis) resulted in fetal loss.  There were fetal 
anomalies reported in rabbits following mifepristone exposure of the dams during pregnancy: failure of 
closure of the cranium and haemorrhagic destruction of the upper part of the head or brain, no spinal 
column, no closure of the eyelids, exencephaly, interventricular communication in the heart, cleft 
palate, generalised eczema and celosomia.  In monkeys embryos exposed to mifepristone showed 
compromised developmental potential. These anomalies may be a consequence of progesterone 
withdrawal, as progesterone is needed to maintain uterine accommodation during pregnancy, rather 
than direct teratogenic effect. 

In a neonatal exposure study in rats, the administration of a subcutaneous dose of mifepristone up to 
100 mg/kg on the first day after birth resulted in delays in the development of the righting reflex and 
the responses in the rotarod and water maze tests in pups.  The onset of puberty was observed to be 
slightly premature in female rats neonatally exposed to mifepristone. However, reproductive function 
in males or females was normal. 

In a separate study neonatal rats received 1 mg of mifepristone every second day from day 1 to day 15 
or day 4 to day 18 of life. Female rats developed abnormalities of the oviduct and ovarian capsule and 
during adulthood anovulatory polyfollicular ovaries developed. Males showed retardation of testicular 
growth and delay of puberty. Sexual behaviour in adulthood was deficient in that ejaculations only 
rarely occurred; when they did occur, however, fertility was unimpaired. Adrenal gland development 
was also impacted but this recovered after the cessation of treatment whereas the effects on 
reproduction continued into adulthood.  
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Misoprostol 

The effect of misoprostol on female cyclicity, mating and fertility was not studied. 

In two fertility studies, female rats were administered misoprostol by oral gavage from 15 days 
premating to parturition and from 14 days premating to day 7 of gestation.  The number of 
implantations was decreased at 1,600 and 10,000 mcg/kg/day and an increase in resorptions occurred 
at 1,000 and 10,000 mcg/kg/day.  As a consequence, there were a decreased number of live foetuses 
or pups at 10,000 mcg/kg/day and a decreased number of foetuses at 1,600 mcg/kg/day. Foetal and 
pup survival and development were not affected. 

In two teratology studies in rats pregnant dams were dosed on days 6 to 15 or 7 to 17 of gestation up 
to 10,000 mcg/kg/day via oral gavage; there was no evidence of embryotoxicity, foetotoxicity or 
teratogenicity. Two rabbit studies used doses up to 1,000 mcg/kg/day via oral gavage on days 6 to 18 of 
gestation and also showed no evidence of foetotoxicity or teratogenicity, although there was an 
increased number of resorptions at 1,000 mcg/kg/day in one study.  

However, a more recent study in mice treated with single doses of 20 or 30 mg/kg of misoprostol on 
day 10 of pregnancy showed an increase in resorptions at 30 mg/kg and an increased occurrence of 
cleft palate as well as other skeletal abnormalities in surviving fetuses. The link between misoprostol 
exposure during pregnancy and congenital malformations might be attributed to disturbances in blood 
supply to the foetus. 

A retrospective analysis of human data also determined there to be a link between misoprostol 
exposure during pregnancy and congenital malformation. 

Special Toxicology:  

Phototoxicity 

Mifepristone 

No evidence of phototoxicity was observed with mifepristone being tested up to a concentration of 8 
mcg/mL in Balb/c 3T3 fibroblasts, the limit of solubility under the conditions of the assay. 
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PATIENT MEDICATION INFORMATION 

READ THIS FOR SAFE AND EFFECTIVE USE OF YOUR MEDICINE 

 

PrMIFEGYMISO 
Mifepristone tablet / Misoprostol tablets 

Read this carefully before you start taking Mifegymiso and each time you get a refill. This leaflet is a 
summary and will not tell you everything about this drug. Talk to your healthcare professional about 
your medical condition and treatment and ask if there is any new information about Mifegymiso.  

Serious Warnings and Precautions 

Follow-up appointment: 

You must have a follow-up appointment with a health professional, 7 to 14 days after Step 1 (taking the 
mifepristone tablet from the green box). The health professional will check whether your pregnancy has 
completely ended. If the pregnancy continues, there is a possibility of birth defects. Your health 
professional will talk with you about your options. 

Risk of infection and sepsis: 

If you have abdominal pain or discomfort, or you are “feeling sick”, including weakness, nausea, 
vomiting or diarrhea, with or without fever, more than 24 hours after taking misoprostol, you should 
contact your health professional without delay. Very rarely, this can cause death. 

Risk of skin reactions: 

Taking Mifegymiso may lead to serious skin reaction conditions such as toxic epidermal necrolysis and 
acute generalized exanthematous pustulosis. Stop using Mifegymiso and seek medical attention 
immediately if you notice any of the symptoms. See Serious side effects and what to do about them 
for more information on the symptoms. If you get a serious skin reaction you should not use Mifegymiso 
again in the future. 

Prolonged heavy bleeding: 

Contact a health professional right away if you bleed enough to soak through two thick full-size 
sanitary pads per hour for two consecutive hours. Bleeding can be so heavy that it requires a surgical 
procedure. Some patients also require a blood transfusion. 

Risks of birth defects: 

Once you start Mifegymiso, you should complete both steps. Both Mifepristone and Misoprostol can 
cause birth defects if your pregnancy is continued. 

If you do NOT want to get pregnant after the termination of your pregnancy: 

You must start using birth control right away. 

You can get pregnant right after the abortion:  

If you want to have a baby, tell your health professional. To decrease the chance of birth defects, 
avoid getting pregnant again before your next period. This will protect the baby from any exposure to 
Mifegymiso. Use birth control during this one month waiting period. 
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What is Mifegymiso used for? 

• Mifegymiso is used for ending your pregnancy. This is called an abortion. Mifegymiso is only used if 
your last period started 63 days ago or less. 

 
How does Mifegymiso work? 
Do NOT use Mifegymiso as birth control. 
 
Mifegymiso is prescribed by health professionals. They must have knowledge of abortion. Before you 
take it, they must determine the age of your pregnancy. 
 
Before you take Mifegymiso: 

• You will get counselling. Your health professional will tell you about: 
o The chance of bleeding 
o The chance of infection 
o The chance of an incomplete abortion  
o How to access the treatment centre by telephone or local access 

• You should give your informed consent to take Mifegymiso 

• You might get an ultrasound scan 

• You will get a printed copy of the Mifegymiso:  
o Patient Medication Information  
o Patient Information Card that was completed by the health professional. 

 
Patient Information Card 
Keep this card with you at all times while taking Mifegymiso until your health professional tells you that 
your abortion is complete.  
 
When completed, the Patient Information Card contains the following information: 

• When you should take the drugs for Step 1 and Step 2 

• Your follow-up appointment date, and time  

• Contact information in case you need to call your health professional or clinic 

• Where to go if you have an emergency in the 14 days after you take Mifegymiso. Show this 
Card to the emergency health professional.  

 
To end your pregnancy, you will need to take two drugs. 
 
Step 1 (Green Box) 
Mifepristone is taken first to block a hormone that is needed for your pregnancy to continue. 
 
Step 2 (Orange Box) 
Misoprostol is the second drug. It is taken 24-48 hours later. It causes the uterus to contract and relaxes 
the opening of the cervix.  
 
Vaginal bleeding usually starts a few hours after taking the Misoprostol tablets. 
 
Cramping and vaginal bleeding are normal with this treatment. Usually, this indicates that the 
treatment is working. Bleeding lasts for an average of 11 days. It is usual for bleeding to be heavier than 
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a normal period for 2 to 3 days.  You may see blood clots and tissue. This is an expected part of ending 
the pregnancy. 
 

What are the ingredients in Mifegymiso? 

Medicinal ingredients:  
Green box: Mifepristone 
Orange box: Misoprostol  
 
Non-medicinal ingredients:  
Mifepristone (green box): colloidal silica anhydrous, magnesium stearate, maize starch, 
microcrystalline cellulose, povidone K30 
 
Misoprostol (orange box): hydrogenated castor oil, hypromellose, microcrystalline cellulose, sodium 
starch glycolate 
 

Mifegymiso comes in the following dosage forms: 

Green box: 1 Mifepristone tablet, 200 mg for oral use 
 
Orange box: 4 Misoprostol tablets, 200 mcg each (800 mcg total) for buccal use 
 

Do not use Mifegymiso if: 

• You are pregnant and wish to carry your pregnancy to term 

• You do NOT have access to emergency medical care. You must be able to get medical help in 
the 14 days after you take the mifepristone tablet 

• You have or suspect an ectopic pregnancy (This is when the egg is implanted outside the 
womb) 

• You are using an intrauterine contraceptive device (IUD) in your uterus 

• The duration of your pregnancy is uncertain 

• You have any allergies to mifepristone, misoprostol or any of the other ingredients listed in this 
leaflet 

• You have a chronic adrenal disease 

• You take corticosteroids on a regular basis 

• You have a bleeding problem 

• You take a blood thinner (anticoagulant like coumadin) 

• You have inherited porphyria. This is a blood disease that causes skin symptoms as a result of 
oversensitivity to sunlight 

• You have uncontrolled asthma 
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To help avoid side effects and ensure proper use, talk to your healthcare professional before you 
take Mifegymiso. Talk about any health conditions or problems you may have, including if you:  

• Have kidney problems 

• Have liver problems 

• Are underweight 

• Have problems with your adrenal glands 

• Have a heart or cardiovascular disease 

• Have anemia (problems of red blood cells)  

• Have asthma 

• Have had seizures  

• Are taking medications (corticosteroids) for the treatment of asthma 

• Are diabetic 

• Are a heavy smoker and over 35 years old 

Other warnings you should know about: 

If your blood group is negative (A-, B-, AB-, O-), your health professional will give you an additional 
medication prior to giving you Mifegymiso.  
 
Mifegymiso does not work in 3 to 5 of cases out of 100. As pregnancy progresses the risk of this goes up. 
If this happens to you, you will need a surgical abortion. 
 
Driving and using machines: Before you perform tasks which may require special attention, wait until 
you know how you respond to Mifegymiso. Dizziness, fatigue, headache, and fainting can occur. These 
side effects slow down after Day 3. They are usually gone by Day 14. Plan to rest for 3 hours after taking 
the Misoprostol tablets (Step 2, Orange box). 
 
Tell your healthcare professional about all the medicines you take, including any drugs, vitamins, 
minerals, natural supplements or alternative medicines. 

The following may interact with Mifegymiso: 

• Drugs used in the treatment of fungal infection such as ketoconazole, itraconazole 

• Antibacterial named erythromycin 

• Antibiotic used in the treatment of tuberculosis named rifampin 

• Certain anticonvulsants used to treat epilepsy, such as phenytoin, phenobarbital and 
carbamazepine 

• Corticosteroids 

• Herbal supplements containing St. John’s Wort  

• Grapefruit juice 

• Some drugs used for general anaesthesia. 
 

How to take Mifegymiso: 

• Mifegymiso will be given to you by a healthcare professional in a healthcare setting. 

Usual dose: 

Take Mifegymiso as directed by your health professional. 
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Step 1:  
(Green box) 
Take the Mifepristone tablet  

• Swallow tablet with a glass of water 
 
24 to 48 hours after taking the Mifepristone tablet, you must do Step 2. 
 
Step 2:  
(Orange box) 

• Place the 4 Misoprostol tablets (as a single 800 mcg buccal dose) in your mouth 

• Keep the 4 tablets between your cheeks and gums for 30 minutes 

• Then, swallow any fragments that are left with water  
Plan to rest for 3 hours after taking the Misoprostol tablets. 

Overdose: 

If you think you, or a person you are caring for, have taken too much Mifegymiso, contact a healthcare 
professional, hospital emergency department, or regional poison control centre immediately, even if 
there are no symptoms. 

  

Missed Dose: 

Take each step of Mifegymiso at the date and time written on the Patient Information Card.  
 
Step 1 (Green box) Mifepristone tablet 
Contact your health professional right away if you delay or if you did NOT take the Mifepristone tablet. 
Your health professional will tell you if it is still safe for you to take Mifegymiso.  
 
Step 2 (Orange box) Misoprostol tablets 
Contact your health professional immediately if you forget to take the Misoprostol tablets and it is more 
than 48 hours after you took the Mifepristone tablet (Step 1). 
 
If it is less than 48 hours since you took Step 1 but after the time and date on your card, take the 
Misoprostol tablets (Step 2) right away.  
 
If you have any question about when to take your medication, contact your health professional. 

What are possible side effects from using Mifegymiso? 

These are not all the possible side effects you may have when taking Mifegymiso. If you experience any 
side effects not listed here, tell your healthcare professional.  

Side effects may include: 
− breast tenderness 
− hot flushes, chills 
− diarrhea 
− dizziness, headache, fainting 
− fatigue 
− nausea  
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- vomit ing 

Patients who are less than 18 years o ld often get more vomit ing and pain. 

These side effects slow down after Day 3 and are usually gone by Day 14. Your health professional will 
tell you how to manage any pain or other side effects. 

Mifegymiso can cause abnormal blood test results. Your health professional will decide when to 
perform tests and interpret the results. 

Serious side effects and what t o do about them 
Talk t o your healthcare professional Stop taking drug and 

Symptom / effect 
Only if severe In all cases 

get immediate 
medical help 

COMMON 

Prolonged heavy bleeding ,J 

Severe hemorrhage: you bleed ,J 

enough to soak through t wo fu ll-
size sanitary pads per hour for two 
consecutive hours. 

Fever ,J 

Endometritis (an infection in the 
lining of the uterus): Pain in the 

,J 
lower abdomen. Fever and 
abnormal vaginal discharge and 
bleeding. 
UNCOMMON 

Hemorrhagic shock (shock from 
blood loss): Dizziness and 
confusion. Rapid breathing and 

,J 
heartbeat. Weakness, low blood 
pressure, less urine than normal 
Cool clammy skin, thirst and dry 
mouth. 
Hypotension (low blood pressure): ,J 

dizziness, fainting, lightheadedness 
Infection: 24 hours or more after 
Step 2, fever, chills and abdominal 
pain, cramps or tenderness that 

,J 
persist for 4 hours with or without 
nausea, vomiting, diarrhea, 
weakness, rapid heartbeat or feel 
unwell. 
Skin rash: Red spots on your skin ,J 

Mifegymiso (mifepristone tablets and misoprostol tablets kit) Page 37 of 40 



Document 6

~ 

Serious side effects and what to do about them 
Talk to your healthcare professional Stop taking drug and 

Symptom / effect 
Only if severe In all cases 

get immediate 
medical help 

Acute generalised exanthematous 
pustulosis: target-like circular 

reddish patches on the trunk, 
often with central blisters, skin v 
peeling, ulcers of mouth, throat, 
nose, genitals and eyes; sometimes 
with fever and flu- like symptoms 

RARE 

Anaphylactic shock or 
Angioedema (serious allergic 
reaction): Itching, rash, hives. v 
Swelling of the face, lips, tongue or 
throat. Difficulty swallowing or 
breathing. 
Toxic shock syndrome (li fe-

threatening infection) : Fever, 
d iarrhea, nausea, vomiting, muscle 
aches. Low blood pressure, v 
headache, confusion and seizures. 
Rash or red spots that look like a 
sun burn. Redness of the eyes, 
mouth and throat. 
Asthma or bronchospasm: 

Difficulty breathing and coughing. 
Whist ling sound when you v 
breathe. Chest t ightness and 
mucus in your lungs. 

Severe Skin Reaction: 
Urticarial reaction : Skin with red v 
spots which burn, itch or sting. 
Toxic epidermal necrolysis: Severe 

skin peeling, especially in mouth v 
and eyes 

Erythema nodosum (swelling of 
the fat cells under the skin): v 
Tender red lumps usually on both 

shins. 

If you have a troublesome symptom or side effect that is not listed here or becomes bad enough to 
interfere with your daily activities, tell your healthcare professional. 
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Reporting Side Effects 

You can report any suspected side effects associated with the use of health products to Health 
Canada by: 

• Visiting the Web page on Adverse Reaction Reporting (https://www.canada.ca/en/health-

canada/services/drugs-health-products/medeffect-canada.html) for information on how to 

report online, by mail or by fax; or 

• Calling toll-free at 1-866-234-2345. 

NOTE: Contact your health professional if you need information about how to manage your side 

effects. The Canada Vigilance Program does not provide medical advice. 

 

Storage: 

Do not use after any expiry date printed on the boxes, or if the boxes are damaged.  
Keep out of reach and sight of children. 
 
Storage of Mifegymiso  
Store entire package between 15-25°C in its original box in order to protect from light. 
 
Storage of mifepristone 200 mg tablet 
When separated, mifepristone should be stored in the green box between 15-30°C, in order to protect 
from light.  
 
Storage of misoprostol 200 mcg tablets 
When separated, misoprostol should be stored in the orange box between 15-25°C.  

If you want more information about Mifegymiso: 

• Talk to your healthcare professional 

• Find the full product monograph that is prepared for healthcare professionals and includes this 
Patient Medication Information by visiting the Health Canada website: 
(https://www.canada.ca/en/health-canada/services/drugs-health-products/drug-products/drug-
product-database.html; the importer and distributor in Canada website 
https://www.linepharma.ca, or by calling 1-877-230-4227. 

This leaflet was prepared by Linepharma International Limited. 

Last Revised: MAY. 02, 2023 
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About the Therapeutic Goods Administration (TGA) 
• The Therapeutic Goods Administration (TGA) is part of the Australian Government 

Department of Health and Aged Care and is responsible for regulating medicines and 
medical devices. 

• The TGA administers the Therapeutic Goods Act 1989, applying a risk management 
approach designed to ensure therapeutic goods supplied in Australia meet acceptable 
standards of quality, safety and efficacy (performance), when necessary. 

• The work of the TGA is based on applying scientific and clinical expertise to decision-
making, to ensure that the benefits to consumers outweigh any risks associated with 
the use of medicines and medical devices. 

• The TGA relies on the public, healthcare professionals and industry to report problems 
with medicines or medical devices. TGA investigates reports received by it to 
determine any necessary regulatory action. 

• To report a problem with a medicine or medical device, please see the information on 
the TGA website <https://www.tga.gov.au>. 
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1. Submission details 

1.1. Identifying information 

Submission number PM-2022-05475-1-5 

eSubmission number e004967 

eSubmission sequences 
covered in this report 

0007, 0012 

Sponsor  on behalf of MS Health Pty Ltd 

Trade name MS-2 Step composite pack 

Active substance Mifepristone and misoprostol 

1.2. Submission type 
This is a Category 1, Type J application (variation to the register entry resulting in a change of 
product information requiring evaluation of clinical, non-clinical or bioequivalence data) to 
update the PI for MS-2 Step composite pack.  

Section 4.2 of the current PI advises MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training. The Sponsor proposes to amend ‘medical 
practitioner’ in the boxed warning and ‘doctors’ in Section 4.2 of the PI to ‘healthcare 
practitioners’. 

1.3. Drug class and therapeutic indication 
As per the MS-2 Step PI 1: 

Mifepristone belongs to the Pharmacotherapeutic group: Other sex hormone and modulator of 
the reproductive function/antiprogestogen, ATC code GO3XB01. 

Misoprostol belongs to the Pharmacotherapeutic group: Other gynaecological medicines – 
prostaglandins, ATC code G02AD06. 

Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors. In women at doses of greater than or equal to 
1 mg/kg, mifepristone antagonises the endometrial and myometrial effects of progesterone. 
During pregnancy it sensitises the myometrium to the contraction inducing action of 
prostaglandins. Misoprostol is a synthetic analogue of prostaglandin E1. At the recommended 
dosages, misoprostol induces contractions of the smooth muscle fibres in the myometrium and 
relaxation of the uterine cervix. In the event of an early termination of pregnancy, the 
combination of a prostaglandin analogue used in a sequential regimen after mifepristone leads 
to an increase in the success rate and accelerates the expulsion of the conceptus. 

The approved indication is 1: 

MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation.  

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised.  

s47
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Ultrasound is also useful to exclude ectopic pregnancy. 

1.4. Dosage forms and strengths 
The following dosage forms and strengths are currently registered: 

MS-2 Step composite pack (MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 
mg tablet blister; GyMiso misoprostol 200 microgram tablet blister) AUST R 210574 

No new dosage forms or strengths are proposed. 

2. Background 

2.1. Clinical rationale 
The Sponsor’s rationale was provided in the Cover letter (dated 22nd December 2022), 
summarised as follows: 

Currently the MS-2 Step PI defines MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training, with the subsequent post administration 
follow up to be conducted by a medical practitioner, preferably the prescriber. Therefore, access 
to early medical abortion (as indicated up to 63 days of gestation) is restricted to where a 
certified medical practitioner is located.  

To ensure timely access to patients, and to ensure that the product is prescribed by the persons 
authorised by state and territory legislation, the application proposes to amend the black box 
warning from referencing ‘medical practitioner’ to ‘healthcare practitioner’, and for the 
reference to ‘doctors’ in section 4.2 to be amended to ‘healthcare practitioners’. 

2.2. Regulatory history 
2.2.1. Australian regulatory history 

The individual components of MS-2 Step, Mifepristone Linepharma (mifepristone 200 mg 
tablet) and GyMiso (misoprostol 200 microgram tablet) were registered in Australia on 29th 
August 2012 for medical termination of developing intrauterine pregnancy up to 49 days 
gestation as follows: 

Mifepristone Linepharma (AUST R 175671): 

Medical termination of a developing intra-uterine pregnancy. In sequential combination with a 
prostaglandin analogue up to 49 days of gestation; and preparation for the action of registered 
prostaglandin analogues that are indicated for the termination of pregnancy for medical reasons 
beyond the first trimester. 

GyMiso (AUST R 188015): 

GyMiso is indicated in females of childbearing age for the medical termination of a developing 
intrauterine pregnancy in sequential combination with a mifepristone 200 mg tablet, up to 49 days 
of gestation. 

MS-2 Step composite pack containing Mifepristone Linepharma (mifepristone) 200 mg tablet 
and GyMiso (misoprostol) 200 microgram tablets was registered on 4th June 2014 (Submission 
PM-2013-01037-1-5). As part of this submission, the indication was extended to the medical 
termination of a developing intrauterine pregnancy from 49 days up to 63 days gestation.  
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Following registration of MS-2 Step composite pack, the Sponsor withdrew the GyMiso mono 
product from the market, and removed the indication for medical termination of pregnancy up 
to 49 days for the Mifepristone Linepharma mono product (Submission PM-2014-03311-1-5). 

 

2.2.2. Related submissions 

• The Sponsor submitted an updated AU-RMP (version 04) to the TGA on 1st December 2022 
(eSubmission e004967, sequence 0006) for review by the Risk Management Section.  

Evaluator comment: The RMP was submitted to TGA prior to submission of the current application. 
The Evaluator notes the Sponsor proposes to remove the requirement for re-certification training for 
prescribers from the RMP. This is drawn to the attention of the Delegate. An updated RMP was 
submitted during the evaluation phase of the current submission (See Section 3 below).  

 

2.2.3. Overseas regulatory history 

Module 1.11 was not provided in the dossier (i.e. no foreign regulatory information). 

MS-2 Step combination pack is not registered in other countries/regions. 

The combination product Mifegymiso (mifepristone 200 mg tablet and misoprostol 200 
microgram tablet combination pack, Linepharma International Limited) is approved in Canada 
for a comparable indication to MS-2 Step composite pack 2: 

‘Mifegymiso (mifepristone tablet/misoprostol tablets) is indicated for:  

• medical termination of a developing intra-uterine pregnancy with a gestational age up to 63 
days as measured from the first day of the Last Menstrual Period (LMP) in a presumed 28-day 
cycle.  

Mifegymiso is not intended for routine use as a contraceptive.’ 

Mifepristone is registered in the USA, UK and various countries in Europe. In the USA, Mifeprex 
(mifepristone) is only available through the mifepristone risk evaluation and mitigation 
strategy (REMS) Program 3. 

2.3. Guidance 
The following TGA guidelines are considered relevant to the current submission:  

• Form for providing product information https://www.tga.gov.au/form-providing-product-
information 

• Boxed warning guidance https://www.tga.gov.au/resources/resource/guidance/boxed-
warning-guidance 

3. Contents of the clinical dossier 
The dossier was submitted in eCTD format. The submission contained the following clinical 
information: 

• Module 1  

- Application letter, application form, draft Australian PI, draft Australian Consumer 
Medicine Information (CMI) 

• Module 2 
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- Clinical Overview Addendum 

• Module S 

- Periodic Safety Update Reports covering the intervals 1 st June 2016 - 31 st May 2017, 1 st 

June 2021 - 31st May 2022 

- Literature references 

Evaluator comment: As noted in Section 2.2.2 above, an updated AU-RMP (version 04) was 
submitted separately to the TGA on 1st December 2022. In the Cover letter for the current submission 
(dated 22nd December 2022), the Sponsor states 'An updated RMP was submitted to the TGA for 
review on the 1st December 2022 (version 04). Following the completion of the evaluation of this 
Category 1 application, the version 04 of the RMP will be updated in accordance with the approved 
changes and is proposed to be submitted with the next safety update.' 

Following discussion with TGA, a separate updated RMP (v4.0, 1rh February 2023) was submitted to 
TGA (on 20th February 2023) during the evaluation phase of the current submission and is under 
review by the Risk Management Section. The Evaluator notes in the Cover letter for this updated RMP 
the Sponsor proposes removal of the mandatory medical education program. 

This evaluation is based on the data provided in Module 2.5 to support the proposed changes to the 
PI provided in Module 1.3 (e004967 (0007-) - Product Information -Annotated). The Delegate is 
advised the proposed change to the RMP regarding removal of the mandatory medical education 
program was not discussed in the Clinical Overview Addendum. 

4. Proposed changes to the PI 
The following comments relate to the proposed MS-2 Step PI (e004967 (0007-) - Product 
Information - Annotated) provided in Module 1.3. Existing text in black, proposed additional 
text in blue, text for deletion in red strikethrough. 

Proposed MS-2 Step PI change 

Boxed warning 

It is very important that all patients receiving these medications are followed up by a meateal 
healthcare practitioner, preferably the prescriber, to ensure that the medication has been effective. 
Even if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

4.2 Dose and method of administration 

MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of gestation. 
The method of administration is as follows: 

Mjfeprjstone: 200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later 
by the administration of GyMiso®. 

GyMjso@: 800 micrograms of misoprostol ( 4 tablets, each tablet containing 200 micrograms) buccally, 
i.e: kept between the cheek and the gum for 30 minutes before any fragments being swallowed with 
water. 

When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return to the 
treating doctor for assessment and discussion of treatment options, which may include pregnancy 
termination by surgery. 
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No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic insufficiency 
when administered at the recommended doses.  

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. MS-2 Step should be taken 2 hours before or 2 hours after a meal.  

Refer also to 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE. 

MS-2 Step should only be prescribed by healthcare practitioners doctors with the appropriate 
qualifications and certified training. Ectopic pregnancy should be excluded, an intrauterine device 
(IUD) (if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplete abortion or bleeding. 

 

4.1.1.  Supporting evidence 

Supportive evidence was provided in the Clinical Overview Addendum. The Clinical Expert 
states as MS-2 Step can only be prescribed by doctors with the appropriate qualifications and 
certified training, with the subsequent post administration follow up to be conducted by a 
medical practitioner (preferably the prescriber), access to early medical abortion is restricted to 
patients and locations where a certified medical practitioner is accessible. The availability of 
prescribers is particularly limited in regional and remote areas of Australia, based on data from 
the Sponsor’s certification program (see Table 1).  

The Clinical Expert stated further: 

- Allowing mid-level healthcare practitioners such as nurses, midwives and nurse practitioners 
to prescribe MS-2 Step (and as defined by the current state and territory legislation) will 
improve the current access for women by increasing the number of certified prescribers and 
removing the need for women to travel long distances to access a certified prescriber and safe 
abortion services. 

- MS Health proposes to continue providing the same (existing) standardised training for all 
potential prescribers (as detailed in the current approved Australian RMP) which will ensure a 
minimum baseline of education regardless of training background.  

- Use of the term ‘healthcare practitioner’ will encompass any variability in the state and 
territory terminology therefore allowing the specific state and territory legislation to define the 
persons authorised to perform or assist with medical termination of pregnancy (MToP). 

The proposed changes are also stated to align with WHO recommendations for provision of 
MToP. The following points are noted from the WHO Abortion Care Guideline 2022 4: 

• Strengthening access to comprehensive abortion care within the health system is fundamental 
to meeting the Sustainable Development Goals (SDGs) relating to good health and well-being 
(SDG3) and gender equality (SDG5). 

• Quality abortion care must be both accessible (timely, affordable, geographically reachable, 
and provided in a setting where skills and resources are appropriate to medical need) and 
acceptable (incorporating the preferences and values of individual service users and the 
cultures of their communities). 

• Recommendations regarding health worker roles are appropriate for, and intended for, all 
resource settings (high, middle and low-resource settings).  

• The recommendations all assume that health workers who are in a category that is 
recommended or suggested to perform specific tasks will have received the appropriate task-
specific training and information prior to performing that task. 

• Medical abortion includes information provision (including reasons to seek urgent care at any 
point during the process) and the following components or subtasks: assessing eligibility for 
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medical abortion (diagnosing and dating the pregnancy, ruling out medical contraindications), 
administering the abortion medicines with instructions on their appropriate use and managing 
the common side-effects, and assessing whether the abortion process has had a successful 
outcome and whether any further intervention is required.  

Supportive evidence from the literature was provided:  

 

4.1.1.1. Randomised controlled trials (RCTs) 

(i) Kopp Kallner et al. (2014) 5 

Kopp Kallner et al. conducted a randomised, controlled, single-centre equivalence trial to assess 
the efficacy and safety of early MToP provided by doctors or nurse-midwives at an out-patient 
family planning clinic of the Karolinska University Hospital, Stockholm, Sweden. The study 
included women ≥ 18 years of age in good general health with no continuing medication for 
chronic disease, pregnancy of less than 63 days gestation according to LMP, and no 
contraindication to MToP.  

There were 1180 eligible subjects randomised in 1:1 ratio to nurse-midwife arm (n = 597) or to 
the standard-care (doctor) arm (n = 583) using computer-generated randomisation allocation 
code. The nurse-midwife arm included 2 nurse-midwives experienced in MToP who received 
training in vaginal ultrasound of early pregnancy, and the doctor arm included 34 doctors with 
variable training and experience. Ultrasound was performed in all cases by the allocated 
provider. In the nurse-midwife group, subjects were examined, counselled, informed, and 
treated by a single nurse-midwife. In the doctor group, counselling and examination was 
provided by a doctor, and additional information and medication provided by a nurse-midwife 
as per clinical routine.  

MToP was as per WHO protocol. All participants received mifepristone 200 mg in the clinic and 
administered 800 micrograms misoprostol vaginally in the clinic or at home 24 hours later. 
Subjects were advised to take prophylactic pain relief (paracetamol and diclofenac). Follow-up 
in all cases comprised urinary hCG performed by a nurse-midwife (not involved in the study) 
approximately 3 weeks later. If this was positive, serum hCG was performed and patients 
referred for ultrasound to assess for continuing pregnancy. Subjects who did not attend for 
follow-up were contacted on two attempts, and considered lost to follow up thereafter. 

Efficacy was the primary outcome, defined as the successful completion of TOP without need for 
vacuum aspiration. Safety was a secondary outcome, defined as need for hospitalisation or 
blood transfusion. Efficacy and safety outcomes were assessed by self-administered patient 
questionnaires and electronic patient records (completed after initial examination and follow-
up visit).  

Baseline demographics were comparable between the 2 groups. The median age of subjects was 
27 years and median duration of gestation 45 days (see Table 2). Overall, 1068 subjects 
received and completed the allocated treatment (n = 535 nurse-midwife group, n = 533 doctor 
group). There were 105 subjects who did not have MToP (n = 62 nurse-midwife, n = 43 doctor 
group), most commonly due to choosing surgical ToP and advanced gestational age. There were 
3 subjects in each group with ectopic pregnancy. The proportion of subjects lost to follow up 
was comparable between arms (n = 54 [10.1%] nurse-midwife arm, n = 76 [14.3%] doctor 
group), and stated by the authors to be comparable with studies in TOP. A total of 938 subjects 
were included in the analyses (n = 481 nurse-midwife group, n = 457 doctor group). 

Sample size calculations determined 400 subjects per group sufficient to demonstrate 
equivalence within a 5% margin with 80% power. Analyses were per-protocol.  

Efficacy (i.e. complete TOP without need for surgical intervention) was attained for 99% and 
97.4% subjects allocated to the nurse-midwife and doctor arms respectively; risk difference 
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1.6% with 95% CI within the margin of equivalence (0.2 - 3.0%). There were 5 subjects in the 
nurse-midwife arm and 12 in the doctor arm requiring surgery, most commonly due to 
incomplete ToP (n = 5 nurse-midwife group, n = 7 doctor group) and bleeding (unscheduled) (n 
= 3 doctor group); see Table 3. The authors stated there were no serious complications and no 
blood transfusions given.  

There were 9% and 9.7% subjects in the nurse-midwife and doctor groups respectively with 
unscheduled visits. The proportion of subjects with complications (defined as need for causal 
treatment at an unscheduled visit up to 6 weeks after ToP) was comparable; 4.1% and 6.1% 
patients in the nurse-midwife and doctor groups respectively. The main between-group 
differences were pain (1.5% doctor group vs. 0.4% nurse-midwife group) and signs of infection 
(1.3% doctor group vs. 0.6% nurse-midwife group). See Table 4.  

Second opinion consultation (doctor for nurse-midwives or second doctor for doctor group; all 
second opinions performed immediately by other doctors at the clinic to avoid delay to MToP) 
were reported for 26% (139/535) cases in the nurse midwife group and 4% (21/533) cases in 
the doctor group. The most common reasons for second opinion in the nurse-midwife group 
were ultrasound (59 cases) and prescription/second opinion for suspected bacterial vaginosis 
(54 cases). The authors stated the ‘frequency of ultrasound consultations for nurse-midwives went 
down as the study progressed, indicating a learning curve’. 

Evaluator comment: The inclusion of only healthy women in the study is not reflective of the general 
population and is a limitation of the study acknowledged by the authors. 

The reasons for surgery and complications are generally consistent with the known risks of MToP 
with mifepristone/misoprostol 1. 

The proportion of cases requiring second opinion in each group is noted. However, in the Australian 
setting, patients would generally be referred to a radiology facility for ultrasound assessment. The 
authors stated nurse-midwives are not able to prescribe antibiotics for bacterial vaginosis in Sweden, 
which likely accounts for this between-group difference. Excluding these reasons, the main between-
group difference was for ‘medical reasons’ (2.4% nurse-midwife group vs. 0.8% doctor group) for 
which no further information was provided (see Table 5).  

 

(ii) Warriner et al. (2011) 6 

Warriner and colleagues reported a randomised, controlled, multicentre, equivalence trial in 
Nepal to assess whether early first trimester MToP provided by midlevel health care providers 
(MLP; nurses and nurse-midwives) was as safe and effective as MToP provided by doctors. The 
study was conducted in 5 rural district hospitals in Nepal from 15th April 2009 – 17th March 
2010. The authors stated that at the time of the study, MToP service provision by nurses was 
limited to government facilities where a doctor was present, i.e. not independent of physician 
oversight. Clinical procedures for medical abortion followed the Nepalese medical abortion 
protocol. 

Women ≥ 16 years of age with pregnancy ≤ 63 days gestation per date of LMP and as estimated 
by bimanual pelvic examination by the assigned healthcare provider, and residing ≤ 90 minutes 
from the study clinic with no contraindications to MToP were eligible to participate. Exclusion 
criteria included known or suspected ectopic pregnancy or undiagnosed adnexal mass, long-
term corticosteroid therapy, chronic adrenal failure, inherited porphyria, haemorrhagic 
disorder or anticoagulant therapy, or an intrauterine device that could not be removed before 
administration of mifepristone.  

Evaluator comment: The exclusion criteria are generally consistent with contraindications to MS-2 
Step as per the current PI 1. The authors stated pregnancy tests and ultrasound are not routine for 
MToP in Nepal, although ultrasound machines were available for the study at the discretion of the 
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health care provider. Use of ultrasound in the study to assess gestation was low; 0.4% MLP, 4.3% 
doctors.  

The study included providers trained in manual vacuum aspiration (MVA); n = 11 MLP (8 staff 
nurses, 3 auxiliary nurse-midwives) and n = 14 doctors (6 obstetrician/gynaecologists, 3 GPs 
and 5 other doctors [with MBBS]). All providers received 3 day training in MToP and were 
certified.  

Subjects were randomly assigned to MLP or doctor via a computer-generated randomisation 
scheme stratified by study centre. All subjects received mifepristone 200 mg orally on Day 1 and 
800 microgram misoprostol tablets vaginally on Day 3 administered by the assigned provider. 
Subjects returned to the assigned provider for follow-up clinical assessment after 10-14 days.  

The primary endpoint was complete abortion without MVA within 30 days of treatment. The 
secondary endpoint measured case-management decisions by recording case-management 
discussions and referrals between providers to assess the extent to which each group provided 
medical abortion services independently. Serious adverse events (SAEs; haemorrhage 
necessitating blood transfusion, conditions necessitating hospitalisation) were recorded and 
completeness of abortion and any complications identified via patient interview and clinical 
examination.  

A sample size of 1086 women was determined to provide 80% power to demonstrate 
equivalence assuming a 5% margin of equivalence and 10% loss to follow-up. The primary 
analysis was ITT with a supplementary PP analysis on the primary endpoint conducted. 

Overall, 1104 subjects were randomised, 1077 treated and 1032 included in analyses of the 
primary endpoint (n = 518 MLP group, n = 514 doctor group). There were 25 subjects excluded 
(n = 10 MLP group, n = 15 doctor group), mostly due to gestation > 9 weeks. One subject in each 
group had signs of ectopic or adnexal mass. Loss to follow up was low (4% both groups).  

Baseline characteristics were comparable in the 2 provider groups. The mean (SD) duration of 
gestation by clinical examination was 6.8 (1.0) weeks and mean age of subjects 28.0 years. 
Complete abortion was reported for 97.3% subjects in the MLP group and 96.1% in the doctor 
group; risk difference within the predefined equivalence range (1.24% [95% CI: -0.53, 3.02]). PP 
analysis was consistent (see Table 6). The proportion of incomplete abortions was similar in 
both groups (n = 14 [2.7%] MLP group, n = 15 [2.9%] doctor group). All incomplete abortions 
and continuing pregnancies (n = 0 MLP group, n = 5 [1.0%] in doctor group) were terminated by 
MVA by the assigned provider. No SAEs were reported. The authors stated ‘women reported 
typical side-effects such as nausea, vomiting, diarrhoea, abdominal pain, chills, and fever with no 
difference by type of provider’ although these data were not shown. In terms of the secondary 
endpoint, MLPs discussed < 2% cases with doctors and referred < 1% cases to doctors.  

 

4.1.1.2. Observational studies 

Jejeebhoy et al. (2012) 7 

These authors performed an observational cohort study at 5 clinics in urban areas in 2 states in 
India with limited access to health services, to assess whether medical abortions performed by 
nurses and ayurvedic physicians were as safe and effective as those done by allopathic 
physicians. The study was conducted from 2008 - 2010. At the time of the study, only 
gynaecologists and other certified allopathic physicians were able to provide abortions in India. 
To control for provider experience, providers with no experience in surgical or medical 
abortion, pelvic examination (other than academic training) or gestational age assessment were 
recruited; n = 10 nurses, n = 10 ayurvedic physician and n = 10 allopathic physician. All 
providers received medical abortion training (including classroom training, practice sessions, 
and training in the field with a minimum of 10 cases each of gestational age dating and 
assessment of completion of MToP). Assessment of subject eligibility and completed abortion 
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status was based on pelvic examination; ultrasonography was not used. The provider 
evaluations were verified by a certified abortion provider (verifier) who also prescribed the 
medication for MToP.  

All 3 types of service providers were placed sequentially at each clinic until 35-40 medical 
abortions were completed, approximately 6 weeks. The study was not randomised, although 
subjects were not aware of which healthcare professional would provide services on the visit 
day.  

Evaluator comment: It is likely some subjects may have had follow-up with a different type of service 
provider if they presented during the latter part of a particular provider’s placement. Overall, the 
number of subjects screened for eligibility and for abortion completeness was similar across the 
groups (n = 464 - 491 and n = 412 - 435 respectively). These assessments were also conducted by the 
verifier. 

Eligible subjects were those with pregnancy up to 8 weeks gestation (based on urine pregnancy 
test and pelvic examination) with no contraindications to MToP, haemoglobin ≥ 9 g/dL and 
residing within an hour of study site. Contraindications included suspected ectopic pregnancy, 
hypertension, cardiovascular disease and bronchial asthma. Subjects received mifepristone 200 
mg orally on Day 1 and misoprostol 400 micrograms orally on Day 3, in line with government 
guidelines. Subjects returned for pelvic examination to assess for completeness of the abortion 
on Day 15, and Day 21 for those deemed to have an incomplete abortion.  

Evaluator comment: The study included pregnant women up to 8 weeks gestation which is more 
restrictive than the approved Australian population (up to 63 days gestational age). Further, the dose 
of misoprostol used is different (lower) than that used with MS-2 Step. No information was provided 
as to whether repeat doses of misoprostol were required. 

Sample size calculations estimated 380 subjects per provider arm would provide 80% power to 
establish equivalence between allopathic physicians and each of the other provider groups, 
assuming equivalence margin of 5.5% and 5% loss to follow-up. There were 1414 subjects 
screened and 1225 (87%) recruited. The reasons for screen failure were not stated. Loss to 
follow-up was small; 4 – 6% across groups.  

Although this was not a randomised study, baseline demographic characteristics were generally 
consistent across the 3 groups. The mean age of subjects ranged from 26.6 – 27.1 years. 
Gestational age was not stated.  

The key outcome measure was observed failure rate (proportion of subjects for whom complete 
information was available who had an ongoing pregnancy on Day 15, or an incomplete abortion 
on Day 15 or Day 21 if extended follow-up was advised). The observed failure rate was 4.6% in 
the nurse and allopathic physician group and 5.5% in the ayurvedic physician group with 
differences in failure rates (allopathic physicians vs. nurses and allopathic vs. ayurvedic 
physicians) within the predefined margin of statistical equivalence (Table 7). The proportion of 
subjects with incomplete abortion and ongoing pregnancy was comparable across groups (1.8 - 
2.1% and 2.8 - 3.4% respectively). Convergence between assessments by the different 
healthcare providers and verifiers was high. All subjects with an ongoing pregnancy or 
incomplete abortion underwent MVA by the verifier. There were no serious complications and 
no subjects required blood transfusion or hospitalisation. Unscheduled visits (5%) or phone 
calls (4%) were stated to be related mostly to extent and duration of bleeding or uncertainty 
regarding procedure; these data were not shown.  

 

4.1.1.3. Cochrane review – Barnard et al. (2015) 8 

A Cochrane Collaboration review by Barnard et al. assessed the safety and effectiveness of 
abortion procedures administered by MLPs compared to doctors. The review included RCTs, 
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prospective cohort or observational studies comparing safety and/or effectiveness of any first 
trimester abortion procedure by any type of MLP or doctors. Of the 8 studies meeting eligibility 
criteria, 5 studies assessed surgical abortions which are not considered relevant to the current 
submission. The 3 studies assessing medical abortion (2 RCTs, 1 cohort study); were those by 
Kopp Kallner et al., Warriner et al., and Jejeebhoy et al. discussed above 5, 6, 7. 

Barnard and colleagues stated ‘For medical abortion procedures the risk of failure was not 
different for mid-level providers or doctors (RR 0.81, 95% CI 0.48 to 1.36 from RCTs; RR 1.09, 95% 
CI 0.63 to 1.88 from observational studies). The quality of evidence of this outcome for the RCT 
analysis was considered to be high, although the quality of evidence of the observational studies 
was considered to be very low’.  

 

4.1.1.4. International experience 

• The Clinical Expert stated MToP provision by MLPs such as nurses, midwives and nurse 
practitioners is already available and part of the standard of care in countries including Canada 
and the USA, with nurse practitioners in Canada able to prescribe mifepristone since 7th 
November 2017.  

Evaluator comment: The Health Canada Regulatory Decision Summary document to register 
Mifegymiso (29th July 2015, available in public domain 9) states risk management activities included 
physician only dispensing and education and registration program for prescribers. In the Regulatory 
Decision Summary document (7th November 2017) to extend the indication for Mifegymiso from 49 to 
63 days gestation, Health Canada stated ‘the term “Doctors” was replaced by “health professionals” 
throughout the Mifegymiso product monograph as practice of medicine, including who can prescribe 
Mifegymiso, varies by province’ 10.  

• Schummers et al. 11 noted mifepristone (in combination with misoprostol) was marketed in 
Canada in January 2017 with restrictions that were removed by the Canadian regulator in 
November 2017 such that mifepristone could be prescribed and dispensed as a normal 
prescription. The Clinical Expert stated ‘Since 2017, there has not been an increase in the 
incidences of serious adverse events in Canada due to the change in prescriber indicating no 
increased risk to patients when MToP is provided by mid-level healthcare professionals.’ 

The Evaluator notes Schummers and colleagues reviewed population-based administrative data 
from Ontario, Canada to assess abortion use, safety and effectiveness prior to availability of 
mifepristone (January 2012 – December 2016) and availability of mifepristone without 
restrictions (7th November 2017 – 15th March 2020). The dataset comprised linked records from 
practitioner visits, all hospital visits, and outpatient prescriptions for female Ontario residents 
aged 12 – 49 years who had received abortion services from 1st January 2012 - 15th March 2020.  

Safety outcomes within 6 weeks after abortion included SAEs and complications of abortion. 
Effectiveness outcomes included incidence of subsequent uterine evacuation, ongoing 
intrauterine pregnancy and ectopic pregnancy diagnosed within 6 weeks of abortion. Although 
not the primary objective of the study, the data for first trimester medical abortions when 
mifepristone was available with restrictions (1st January 2017 – 6th November 2017) and when 
mifepristone was available without restrictions (7th November 2017 – 15th March 2020) are of 
most relevance to the current application to expand prescriber eligibility for MToP. These 
subgroup analysis results were included as supplementary tables (not provided with the 
reference in Module 5.4, however available in the public domain 12); see Table 8 and Table 9.  

Evaluator comment: The short time period during which mifepristone was available with restrictions 
is noted and does limit interpretation of the results. Overall, SAEs and complications were low in both 
groups. For effectiveness outcomes, the proportion of women with ongoing pregnancy and ectopic 
pregnancy was similar whilst the proportion requiring subsequent uterine evacuation was lower in 
the mifepristone without restrictions group. The authors acknowledge early mifepristone uptake may 
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be underestimated as mifepristone prescriptions dispensed after 10th August 2017 (following 
introduction of a universal subsidy) were universally captured whilst only mifepristone prescriptions 
among patients with income-based prescription subsidies and under 25 years of age were captured 
from January to 9th August 2017. Schummers et al. consider this limitation was mitigated by 
identification of medical abortions by other data. Whether this impacts the data presented for the 
mifepristone available with restrictions group, taking into consideration the short time period, is 
uncertain, and no firm conclusions can be drawn from these data. 

The Clinical Expert stated ‘as shown in the current Periodic Safety Report (PSUR; 1st June 2021-
31st May 2022) there has been no increase or additional changes in the safety concerns monitored 
in Canada prior to the approval of the change of prescriber (PSUR 1st June 2015 – 31st May 2016) 
versus those that are currently monitored’.  

Evaluator comment: The summary of safety concerns in these 2 documents is different (e004967 
(0007-) - Periodic Safety Update Report 01 June 2016 to 31 May 2017 (#21) and e004967 (0007-) - 
Periodic Benefit Risk Evaluation Report 01 June 2021 to 31 May 2022 (#26)). The Clinical Expert did 
not elaborate on this point and it is not clear to the Evaluator the ‘safety concerns’ the Expert is 
referring to. The PBRER covering the period 01 June 2021 – 31st May 2022 has been submitted 
previously and reviewed by the TGA. Additional information was requested from the Sponsor 
following TGA review of the PSUR including provision of an updated RMP. 

• In the USA, trained advanced practice clinicians (including nurse practitioners, nurse-
midwives and physician assistants) have been providing medical and, in some cases, early 
surgical abortion in 15 states since 2005 13. Schummers et al. 11 state mifepristone is approved 
for use in the USA with REMS restrictions (including mandatory prescriber certification, 
observed dosing, dispensing by the prescriber or medical facility with the exclusion of 
pharmacies, and submission of a prespecified patient consent form).  

Evaluator comment: From information available on the FDA website, the Mifepristone REMs 
Program was modified in December 2022 to remove the ‘in-person’ dispensing requirement and 
addition of certification of pharmacies. The Mifeprex product label (revised 01/2023) states Mifeprex 
is only available through the REMS program which includes prescriber certification, dispensing by, or 
under supervision of, the prescriber, or certified pharmacies 3.  

• Prescriber status for mifepristone in Europe or UK was not discussed in the Clinical Overview.  

Berer (2009) 13 stated the following: 

- In France and Great Britain, both medical and surgical abortions must be performed by a 
physician. 

- In France, physicians confirm the pregnancy and conduct the follow-up visit but nurses are 
often responsible for all the other procedures involved in medical abortion.  

- Regulations in Great Britain are already interpreted to allow nurses to administer medical 
abortion drugs, as long as the drugs are prescribed by a physician.  

Evaluator comment: The Evaluator notes this paper was published in 2009 and there may have been 
updates to medical abortion practices and prescriber eligibility in countries in Europe and the UK 
since then. The UK SPC for Mifepristone Linepharma 14 includes the following statement in Section 
4.1, Therapeutic indications ‘For termination of pregnancy, Mifepristone Linepharma 200mg tablet 
and prostaglandins can only be prescribed and administered in accordance with countries national 
laws and regulations.’ 

In summary, the Clinical Expert concluded ‘The proposed amendments to broaden the definition 
of prescriber do not pose a risk to patient safety. Evidence provided within this submission 
demonstrates there to be no detectable impact of MToP by appropriately trained healthcare 
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professionals on patient outcomes; and that the provision of education for all prescribers will 
ensure a minimum baseline regardless of prescriber’s background.’ 

 

4.1.2. Evaluator’s assessment and recommendations 

The main evidence provided to support the proposed change is from 3 studies, including data 
for approximately 1800 women receiving MToP up to 63 days gestation 5, 6 and approximately 
1100 women receiving MToP up to 8 weeks gestation 7.  

The Kopp Kallner et al. 5 study is considered most relevant to use in Australia. This study was 
conducted in a high-resource setting with ultrasound as part of the protocol, whereas the 
studies by Warriner et al. 6 and Jejeebhoy et al. 7 were conducted in low-resource settings. 
Neither of the latter 2 studies included ultrasound assessment per study protocol, nor was hCG 
testing utilised in the Warriner study. This does not generally align with the Australian MS-2 
Step PI 1, which recommends confirmation of pregnancy duration by ultrasound in the 
indication, and lists ‘pregnancy not confirmed by an ultrasound or biological test such as urine 
or serum HCG’ as a contraindication. Furthermore, the study population and dose of 
misoprostol used in the Jejeebhoy et al. 7 study differs from approved use in Australia.  

Although the Warriner et al. and Jejeebhoy et al. studies 6, 7 are less applicable to the Australian 
setting, overall there were no safety concerns with provision of MToP by MLPs identified in any 
of the 3 studies, with effectiveness outcomes comparable for MLPs and doctors. The risk of 
failure was comparable for MToP performed by MLPs and doctors in all studies and is a known 
risk described in the MS-2 Step PI 1. There were no serious adverse events reported. The 
reasons for complications were provided by Kopp Kallner et al. 5 and noted to be consistent 
with the safety profile of MToP with mifepristone/misoprostol. 

There was variability in provider experience across the 3 studies. Nurse-midwives experienced 
in MToP were recruited in the Kopp Kallner et al. 5 study with additional early pregnancy 
ultrasound training provided. All providers underwent MToP training in the Warriner et al. and 
Jejeebhoy et al. studies 6, 7. The importance of education with regard to the MToP process was 
endorsed by the Clinical Expert who reiterated ‘MS Health proposes to continue providing the 
same (existing) standardised training for all potential prescribers (as detailed in the current 
approved Australian RMP) and doing so will ensure a minimum baseline of education regardless of 
training background’, stating further ‘The PI amendments proposed by MS Health simply enable 
individual jurisdictions to make decisions appropriate for their population’. 

Broadening the prescriber eligibility to include non-physician prescribers (in accordance with 
individual state and territory requirements) is consistent with established practice in Canada 
and the USA, noting the USA has REMS program requirements for all prescribers 3.  

Overall, the Evaluator considers the evidence provided supports the proposed changes to the 
boxed warning of the MS-2 Step PI to amend ‘medical practitioner’ to ‘healthcare practitioner’ 
and to amend ‘doctors with the appropriate qualifications and certified training’ in Section 4.2 to 
‘healthcare practitioners with the appropriate qualifications and certified training’ given the 
Sponsor proposes to maintain the existing standardised training for prescribers. However, the 
Evaluator was advised by the Risk Management Section the Sponsor proposes to remove the 
requirement for prescriber certification from the PI as part of the updated RMP provided to TGA 
(dated 17th February 2023). The proposed removal of prescriber certification from the PI does 
potentially bring into question the Sponsor’s justification for the proposed changes to the PI as 
the Clinical Expert’s assertion regarding a minimum baseline of education irrespective of 
training background would not hold if the requirement for prescriber certification is removed. 

The proposed changes to the boxed warning and Section 4.2 give rise to inconsistencies in the PI 
which have not been addressed, and are drawn to the attention of the Delegate:  

• Section 4.2 Dose and method of administration: 
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The Sponsor states in the Cover letter the application proposes to amend the reference to 
‘doctors’ in Section 4.2 to ‘healthcare practitioners’. 

However Section 4.2 includes the text ‘When MS-2 Step fails to cause termination of intra-uterine 
pregnancy, the patient should return to the treating doctor for assessment and discussion of 
treatment options, which may include pregnancy termination by surgery.’ 

This text is not consistent with the proposed changes advising patients receiving these 
medications are followed up by a healthcare practitioner, preferably the prescriber.  

• Section 4.4 Special warnings and precautions for use: 

Section 4.4 includes information regarding particular co-morbidities as follows: 

Take special care in case of suspected acute adrenal failure. In case of suspected acute adrenal 
failure, dexamethasone administration is recommended (please refer to the dexamethasone 
Product Information).  

Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 to 
4 days following intake of mifepristone. Therapy should be adjusted. 

Patients with these medical comorbidities may require additional medical management such as 
adjustment of inhaled corticosteroid (ICS) therapy for asthma patients for example, that may be 
outside the scope of practice of non-physician healthcare providers. The Sponsor has not 
specifically addressed how patients with relevant medical comorbidities as described in the PI 
will be managed by non-physician healthcare providers.  

• Section 4.4 Special warnings and precautions for use and Section 4.8 Adverse effects 
(undesirable effects): 

Section 4.4 includes text regarding cases of serious bacterial infection, including very rare cases 
of fatal septic shock, with statements in the ‘Infection’ subsection specifically referring to 
‘doctors’ as follows: 

- ‘Treating doctors evaluating a patient who is undergoing a medical abortion should be alert to 
the possibility of this rare event.’ 

This text is not consistent with the proposed changes advising patients receiving these 
medications are followed up by a healthcare practitioner, preferably the prescriber. It would 
seem appropriate all healthcare providers would need to be aware of this risk.  

- ‘These symptoms, even without a fever, may indicate Clostridium sordellii infection. Strong 
consideration should be given to obtaining a complete blood count in these patients. Significant 
leukocytosis with a marked left shift and haemo-concentration may be indicative of sepsis. Doctors 
should consider immediately initiating treatment with antibiotics that includes coverage of 
anaerobic bacteria such as Clostridium sordellii.’ 

This text is also included in Section 4.8 of the PI.  

These statements refer to clinical management of a potentially serious infection/possible sepsis 
including initiation of appropriate antibiotic therapy. As aforementioned, it is not clear whether 
this is within the scope of practice of non-physician healthcare providers.  

• Section 4.6 Fertility, pregnancy and lactation: 

Section 4.6 includes the following text: 

‘To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is recommended that 
conception be avoided during the next menstrual cycle. Reliable contraceptive precautions should 
therefore commence as early as possible after administration of MS-2 Step.’ 
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This is considered important safety information. It is not clear whether prescription of reliable 
contraceptive methods is within the scope of practice for all healthcare providers for whom 
expanded prescriber eligibility is proposed (acknowledging different state/territory 
legislation), and therefore if some patients may need to be referred to a different healthcare 
provider. Of note to the Delegate, ‘Return to fertility’ is included in the ‘Serious warnings and 
precautions’ box in the Canadian Mifegymiso product monograph 2. 

These outstanding issues may require appropriate risk minimisation strategies such as updates 
to the educational materials.  

5. Other issues 
As discussed in Section 3, the Sponsor provided an updated RMP (v4.0, 17th February 2023) 
during the evaluation phase of the current submission. The RMP Evaluator advised 2 
recommendations for Delegate/Clinical evaluator consideration: 

(i) The Sponsor proposes to remove the requirement for prescriber certification from the PI. 
The RMP Evaluator recommended the Delegate/Clinical evaluator consider the proposed PI 
change from the clinical perspective, and whether advisory committee advice is needed.  

Evaluator comment: This Type J application proposes to expand prescriber eligibility for MS-2 Step. 
Removal of prescriber certification was not proposed in the PI submitted with the application, and 
not discussed in the Clinical Overview Addendum. On the contrary, to support the expansion of 
prescriber eligibility, the Clinical Expert stated ‘MS Health proposes to continue providing the same 
(existing) standardised training for all potential prescribers (as detailed in the current approved 
Australian RMP) and doing so will ensure a minimum baseline of education regardless of training 
background .… The PI amendments proposed by MS Health simply enable individual jurisdictions to 
make decisions appropriate for their population’. This statement is not considered consistent with the 
proposed change to remove prescriber certification.  

Whether advisory committee advice is needed regarding the proposed change is for the 
consideration of the Delegate.  

(ii) The Sponsor proposes to remove the requirement for a Sponsor provided 24-hour phone 
service. The RMP Evaluator recommended the Delegate/Clinical evaluator consider the 
proposed PI change from the clinical perspective, in particular, whether and how much value 
the 24-hour phone service adds to patient safety outcomes.  

Evaluator comment: The Sponsor has not provided any data in the current submission regarding use 
of the 24-hour phone service in Australia nor was removal of this statement from Section 4.4 of the PI 
discussed in the Clinical Overview Addendum. No clinical comment regarding this proposed change is 
therefore able to be provided.  

6. First round recommendation regarding authorisation 
At this stage, approval of the variation to the register entry and Australian PI for MS-2 Step 
composite pack (mifepristone/misoprostol) is not able to be recommended for the following 
reasons: 

- The Evaluator considers the data provided in the submission supports the proposed changes 
to the boxed warning to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend 
‘doctors with the appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and certified training’ (in accordance with 
individual state and territory requirements) on the basis the existing standardised training for 
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all potential prescribers is maintained as stated by the Clinical Expert. However, the Sponsor’s 
proposal to remove the mandatory education program as proposed in an updated RMP 
subsequently submitted to the TGA is inconsistent with the Clinical Expert’s assertion that a 
minimum baseline level of education will be provided for all prescribers, and does not support 
the justification for the prescriber eligibility changes. 
 

7. Clinical questions 
1. The RMP (dated 17th February 2023) provided to the TGA separate from the Type J dossier 
proposes removal of the requirement for prescriber certification. Please state how this 
proposed amendment aligns with the justification provided in the Clinical Overview Addendum 
to support the proposed expansion of prescriber eligibility - ‘MS Health proposes to continue 
providing the same (existing) standardised training for all potential prescribers (as detailed in the 
current approved Australian RMP) and doing so will ensure a minimum baseline of education 
regardless of training background’.  

2. Please confirm whether the standardised training program will remain in place for all 
prescribers of MS-2 Step in Australia. 

If not, please state how the risk with the proposed expansion of prescriber eligibility from 
medical professional to healthcare professional will be minimised.  

8. Review of Sponsor’s response 
The Sponsor stated the evaluation report was reviewed for errors of fact or omissions and no 
corrections are required. 

As part of the Section 31 response the Sponsor provided an updated PI (e004967 (0012-) - 
Product Information - Annotated) which includes additional proposed changes to Section 4.2 to 
remove ‘and certified training’ as follows:  

 
The Sponsor response to the Clinical Questions (e004967 (0012-) - Response - 2023-04 
Response to S31 Request, MS3) is copied below:  

 

Question 1: The RMP (dated 17th February 2023) provided to the TGA separate from the Type J 
dossier proposes removal of the requirement for prescriber certification. Please state how this 
proposed amendment aligns with the justification provided in the Clinical Overview Addendum 
to support the proposed expansion of prescriber eligibility - ‘MS Health proposes to continue 
providing the same (existing) standardised training for all potential prescribers (as detailed in the 
current approved Australian RMP) and doing so will ensure a minimum baseline of education 
regardless of training background’. 

Sponsor response: The Sponsor confirms that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners that prescribe MS-2 
Step via the existing online website (www.ms2step.com.au). The change proposed in the most 
recent submitted update to the RMP was to remove the mandatory aspect of the training and 
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the subsequent certification. As detailed in Question 2 below, it is the prescriber’s obligation to 
acquire the knowledge and skill to prescribe a drug safely (which is a fundamental aspect of 
their practice), regardless of whether the RMP includes mandatory certification of prescribers. 
In the decade since the registration of MS-2 Step, the Sponsor has seen a number of education 
and training resources developed to support prescribers beyond that offered by the Medical 
Education Program included in the initial registration of the product. Examples include: 

- Women’s Health Victoria (https://whvtraining.com.au/product/early medical abortion/), 

- Family Planning NSW (https://www.fpnsw.org.au/medical-abortion-online),  

- the AusCAPPS network, an online community of practice network to support providers of early 
medical abortion (https://medcast.com.au/communities/auscapps) 

- the compulsory module for RANZCOG trainees 

- electronic Therapeutic Guidelines. 

These resources are all available for clinicians who have an interest and wish to understand 
more about this area of medicine. The Sponsor notes that these alternate training resources are 
not subject to TGA oversight via incorporation into formal documentation such as an RMP. The 
need for the current approved restriction criteria (i.e. mandatory certification and training), 
while prudent and likely necessary at the time of first registration, is diminished in view of such 
extensive experience and availability of training.  

The Sponsor would also request the assessor consider MS-2 Step in comparison with other 
products on the ARTG (with greater risk profiles), but which don’t have the same restrictions or 
mandatory programs in place before the product can be prescribed. The expectation for these 
other products being that a prescriber would be professionally competent before prescribing 
any product. The Sponsor is simply asking the same standard to be applied to MS-2 Step.  

Therefore, to reiterate the above, the Sponsor does not plan to remove the Medical Education 
Program, they only propose to remove this from being mandatory and subsequently not part of 
the RMP. 

 

Question 2: Please confirm whether the standardised training program will remain in place for 
all prescribers of MS-2 Step in Australia. 

If not, please state how the risk with the proposed expansion of prescriber eligibility from 
medical professional to healthcare professional will be minimised.  

Sponsor response: As above, the Sponsor proposes to remove the mandatory component and 
associated certification of the Medical Education Program (currently included as part of the 
approved RMP and PI for MS-2 Step).  

As detailed in the recently submitted draft RMP, the Medical Education Program will still be 
available to all treating healthcare practitioners. The sponsor is committed to continuing to 
improve patient access to the product by ensuring that training is available for prescribers and 
dispensers.  

In accordance with the Australian Health Practitioner Regulation Agency (AHPRA) position, 
when a practitioner’s practice is believed to be, or may be, unsatisfactory:  

“Unsatisfactory professional performance, of a registered health practitioner, means the 
knowledge, skill or judgment possessed, or care exercised by, the practitioner in the practice of the 
health profession in which the practitioner is registered is below the standard reasonably expected 
of a health practitioner of an equivalent level of training or experience [ 1 ].”  
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Therefore, the prescriber’s obligation to acquire the knowledge and skill to prescribe a drug 
safely is a fundamental aspect of their practice, regardless of whether the prescriber is a medical 
professional or healthcare professional. This is the case for most (if not all) other medicines 
where a prescriber is expected to understand when the medication can and cannot be 
prescribed; any testing, monitoring or other activity that must occur before administration; 
obtaining informed consent; and providing follow-up care as appropriate.  

Therefore, the Sponsor does not believe that the removal of the mandatory certification (by 
completion of the Medical Education program) will result in any additional risk when the 
prescriber eligibility is changed from a medical professional to a healthcare professional as the 
Medical Education Program will continue to be available online via the existing website 
(www.ms2step.com.au), along with other education and training resources that are available 
over and above the Sponsor specific training. 

 

Evaluator comment: The Sponsor’s responses are noted. The justification provided by the 
Clinical Expert in the Clinical Overview Addendum to expand prescriber eligibility to include 
non-physician prescribers (in accordance with individual state and territory requirements) 
included assurance the existing standardised training for all potential prescribers as per current 
approved Australian RMP (i.e. mandatory practitioner training and certification) would be 
maintained, and was supported by data provided in the dossier. As noted in this report, all 
providers underwent MToP training in the Warriner et al. and Jejeebhoy et al. studies (including 
certification in the Warriner et al. study) 6, 7, and the Kopp Kallner study 5 recruited nurse-
midwives experienced in MToP who received additional ultrasound training. The proposed 
removal of ‘and certified training’ from the proposed PI provided with the Section 31 response 
does not align with the Clinical Expert’s assertion that ‘a minimum baseline of education 
regardless of training background will continue to be provided’ and data included in the 
submission to support the proposed expansion of prescriber eligibility.  

9. Second round recommendation regarding 
authorisation 

A recommendation regarding authorisation of the Type J application for MS-2 Step composite 
pack is not able to be provided. 

As stated at Round 1, the data provided in the submission support the proposed changes to the 
boxed warning to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors 
with the appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and certified training’ (in accordance with 
individual state and territory requirements) on the basis the existing standardised training for 
all potential prescribers is maintained. 

However, the Sponsor also proposes to remove ‘and certified training’ from the PI provided with 
the Section 31 response. The proposed changes to the PI include expansion of prescriber 
eligibility more broadly with proposed changes to current risk management measures to 
remove mandatory certified training for prescribers. There is uncertainty regarding the risk of 
expanding prescriber eligibility and removing the requirement for certified training. ACM 
advice is recommended.  

The Delegate’s attention is drawn to inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion of prescriber eligibility as discussed 
in Section 4.1.2 of this report. These are considered outstanding issues to be addressed should 
the application be approved. 
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11. Supporting information, tables and figures 

11.1. Study synopses 
Not applicable.  

11.2. Other supporting tables and figures 
Table 1: Prescribers: number of women of childbearing age per prescriber by region 

 
Source: MS Health – July 2022 Update, Dispenser and prescriber program, Module 5.4 (e004967 (0007-) - MS 
Health 2022 - Update) 

 

Table 2: Demographic characteristics of women 

 
Source: Table 1, Kopp Kallner et al. 5 
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state or terr itory that fa ll under that classification. Classifica ions align with def initions provided 
by the Australian Bu reau of Statist ics (ABS). 

Age 
Ges.tational age al 

urtrasound (days) 
Gravidity 
Parity 
Miscarriage 
TOP, surgical 
TOP, medical 
VagiMI deliveries 
C aesa ian sect.ion 

Al located to 
nurse-mrdw,lfe 

n "" SJ:5 
Media (range), 

27 (18--47) 
4.5 (30 63) 

2 (0 13) 
0 (0 5) 
Q (0 ) 
0 (0 3) 

0 (0 ) 

0 (0 5) 

0 (0-3) 

Allocated to diO.ctor 
n • 533 

Median (rangie) 

27 (1 6J 
45 (28--63) 

2 {0,..14) 

0 (0 ) 
0 {0 5) 
0 {0-5} 

0 {0 5) 
0 (0-6) 

0 (O 3) 

Tf.ere were no statistlca ~y significant d. lferences bcetween the 
groups. 
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Table 3: Reasons for surgery 

 
Source: Table S2, Kopp Kallner et al. 5 

 

Table 4: Reason for complication (defined as an unscheduled visit for symptoms that led 
to further treatment) 

 
Source: Table S3, Kopp Kallner et al. 5 

 

Table 5: Reason for second opinion consultation 

 
Source: Table 3, Kopp Kallner et al. 5 
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Reason for surgery AJloca e Allocated to 
physician (N=] 2 

Total of women 

Incomplete TOP 
Bleeding (unscheduled) 
Prolonged bleeding 
Pain 
T,otaJ 

midwife ( =5) 
5 
0 
0 
0 
:5 

7 
3 
] 

] 

12 
one. of the differ,ences .:reached statistical ignificance 

Reason for the 
unscheduled visit 

Allocated 
To nurs·e: midwife 
(%) 

Al!ocated to 
physician 
(%) 

.. 

l 
n 

Total 

(%) 
(n=493, 41 missing) 
2 (0 ,4) 

( n=4 72, 61 missing) 
4 (0,8) 

(n=965, 1 0Q missing) 
Bteeding 
Bteeding due to 
incomplete TOP 
Symptoms of 
continuing pregnancy 
Pain 
Positiv,e u-hCG 1 

Pmtonged bleeding 
S igrns of infection 
Unknown 
Total 

8 (1 .6) 

0 (0) 

2 (0 .4) 
4 (0,8) 
0 (0) 
3 (0.6) 
1 (0.2) 
20 (4 .1 ) 

5 (L 1) 

1 (0.2) 

7 (1.5) 
2 (0.4) 
2 (0.4) 
6 (1.3) 
2 (0 .. 4) 
29 {6.1} 

6 (0.6) 
13 {1.3) 

1 (0.1) 

9 (0.9) 
6 (0.6) 
2 (0.2) 
9 (0.9) 
3 (0.3) 
49 {5.11) 

None of the differences :reached statistical significance ,(p>0.05).U-hcg= urinary human 
cho:rionic gonadotropin with cut off 500 IE/ml {specifi,ed in the text) 

Reason for consultation Allocated to nur;e.midwlfe Allocated to doctor 
n (%) n (%) 

Multipte pr~gnancy 7 (1.3) 1 (0.2) 

High serum hCG• 0 (OJ I (0. 2) 
lnfonnatron 3 (0.6) 1 (0.2) 

Medical reasons 13 (2.4) 4(0.8) 

Ultrasound 59 (11) 8 (1.5) 

Unknown 3 (0.6) 4 (0.8) 

Prescription/second opinion 54 (10) 4(0.8) 
for suspected bacterial vaginosis 

Total 535 533 

'hCG, humBn chorionic gonadotropin. 

Total 
n(%) 

8 (0.7) 

1 (09) 
4 (04 ) 

17 (16) 
67 (6.3) 

7 (07) 
58 (5.4) 

1068 
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Table 6: Outcomes of medical abortion by type of provider 

 
Source: Table 4, Warriner et al. 6 

 

Table 7: Medication abortion failure rates, by provider type, and differences in failure 
rates between provider types (and 95% CI) 

 
Source: Table 3, Jejeebhoy et al. 7 
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MILP Doctol!l r:ril!k diffel'l!>nc@ for 'lh@ Ri~l tlirffi!Jette fG.r the 
i,rimary entlp11int• primary @ndpol nt• 

,(95:%Cl)1 a.djurted analysi!.t 
(95%0) 

nT ana.l~is 

Number o:fworne11 518 514 
Complete abortion 504 97-3%) 494 (96-1%) 1-24% l--0-53% to 3-02%) 1-49% (-0-17% to 3-14%) 

lnromplete aborbio11 14 (2-7%) l!.5(2·%} 

Contmuing pregnancy 0 5 (1-0%~ 

,pp ana.l~ fs. 

Number of wome11 504 472 

Complete abortio11 490 (97-2%) 455 (96-4%) 0-89% (-1-11% ta 2-88%~ 1-12%{-(J.70 l02·93%) 

lnm~'lete aborbiM 14(2-8%} n (2 -5%) 

Cont.inuin~ pregnan.cy 0 5(1-11.%) 

MU'=,midlevel heilllih-car,e pro11id.els.. ITT :!intention to treilL PP=,perprotocol. "Es~imated fuim a generalis.ed 

,est imating equat ion model w ith treatment ii!i·lhe ·fu,:ed effuct and service prcwide.r ilS a random effect. t A.dj ll5ted for 

woman's age and duration of gestation. 

Indicator 

Obwwdfallud rN 
Ongoing pregn11ricy 
Incomplete abortion 

!Provider type 

Ayurvedic physicians 
(Nee382) 

5.5 
2.1 
3.4 

Nurses 
(N=,393) 

4.6 
1.8 
:ui 

AUopathic physicians 
(Nee389l 

4,6 
1.8 
28 

Difference 
Ayui\ledlt IA llllopatnic 

0.9(-2.2104.0J 
0.3 (- 1.7 to 23) 
015 (-1.9 to 3.0J 

Nu~~allopatliic 

--0.1 {-:3.0 to ,i9) 
0.0(- 1.9to Ul) 
Oc0(- 1Ato23) 

Nore: Equivalence is indicated when the 95% ronlidence rnterval li:,t die diffefenc-e in, f.lilu~ rate$ ~n th<! alloparnicphy$Jdan groups .tl'd uch of tM 
ot~er two groups {ayurvedlc pnysiclaru and nurses) lie within the predetermined margin of eq,uivalence (tS,,5%). 
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Table 8: Subgroup Analysis: First Trimester Medication Abortion - Safety and 
Effectiveness 

 
Source: Table S5, Schummers et al. 9 

 

Table 9: Subgroup Analysis: First Trimester Medication Abortion - Severe Adverse Event 
and Complication Components 

 
Source: Table S6, Schummers et al. 9 

Document 6

Abortion safety and effecti veness outcomes according to mifepristone regulatory period among first trimester medication abortions only in 
Ontario, Canada: January 2012 - December 20 16 s. ovember 7 20 17 - March 15 2020 
Policy period Pre-mifepristone Mifepristone with 

First trimester medication abortions per 
eriod 

Abortion safety outcomes 
Severe adverse events• 
Abortion complications** 
Abortion effec tivene;;s outcomes 
Subsequent uterine evacuation* .. 
Intrauterine pregnancy continuing to 
subsequent delivery 

Jan 2012- Dec 2016 
2,956 

11 (%) 

0 (0.00) 
15 (0.5 1) 

344 (11.6) 
0 (0.00) 

restrictions 
Jan - Nov 6 20 17 

2,67 1 

n (%) 

0 (0.00) 
24 (0.90) 

239 (8.9) 
7 (0.26) 

Mifepristone as a nonnal 
prescription 

Nov 7 2017 - Mar 2020 
25,754 

n (%) 

<6**U (n/a) 
196 (0.76) 

1,160 (4.5) 
34 (0.13) 

Ectopic pregnancy detected post-abortion 19 (0.64) 13 (0.49) 89 (0.35) 
"' Sc,""Crc :wt,·cr.ie c,·rn1 includes blood mi.nsfimon. abdommal surgery Claporotomy. l.npmuscopy. hyslcrectomy). JCU OOmi~1on. or sepsis.. all COOCWTcnt y,,,JU, an abortion oomplicsuon. Sec detailed dc(miuon 
in Supplcmcnlail Table l. 
n: Abortion oomplicatJOns include incomplete or complete :abortion complicated by infi:<:lion. hcmorrhagc, anbolism. damage lo pch·1c organs. venous comphcalions, or otha complications after an mduccd 
abortion.~ dda1lod definition in Supplemental iable I. 
,....,Subsequent u1crine cvacuauon includes aspiration. rc-aspuat1on. or sub:;_equent abortion procedure m the Sll!DC' pregnancy . 
....... CcJ]5 with rev.re, 1h.an 6 C\"cnts cannot be rg,oried due 1.0 pnvacv lllld confidcnt:ia lny rcqu1rcmcnts o t ourd::u:a s.l.c"'"ani. 

Incidence of components of severe adverse event and abortion complication outcomes according t'o mifepristone practice restriction policy 
periods among first trimester medication abortions only in Ontario, Canada: January 20 12 - December 20 16 vs. November 7 201 7 -
March 15 2020 
Policy period Pre-mifepristone Mifepristone with Mifepristone without restrictions 

restrictions 
Jan 2012- Dec 2016 Jan - Nov 6 20 17 Nov 7 2017 - Mar 2020 

11 (%) n (%) n (%) 
Severe adverse event components 
Blood transfusion 0 (0.00) 0 (0.00) 0.03 
Abdominal surgery 0.00 <6 .. • (n/a) 0.06 
[CU admiss ion 0.00 0.00 <6*0 (n/a) 
Sepsis 0.00 0.00 <6• 0 {n/a) 
Abortion complication components 
Infection <6*** <6*** (n/a) 0.08 
Hemorrhage 0.37 0.60 0.49 
Shock 0.00 0.00 0.00 
Renal failure 0.00 0.00 0.00 
Damage to pelvic organs 0.00 <6•·· 0.00 
Other <6·•· < 61tllftlil 0.21 
• n Cells wnh fewer than 6 C\'cnts ~..annot be reported due 10 pn\'at")' and ronfldcnlJahty rcquiremcms of our data 5l~rd. 
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RISK MANAGEMENT PLAN EVALUATION REPORT 

 

Submission type: PI update (corresponding to RMP updates) 
  

Sponsor: MS Health Pty Ltd 

Generic name: Mifepristone/ Misoprostol 

Trade name: MS-2-STEP 

  

Submission No; eSubmission ID: PM-2022-05475-1-5; e004967 

RMP file No: 2013/020378 

TRIM reference: D22-6199891 
 

AU-RMP: 
 (EU-RMP not available) 

 

Initial - Version 0.4; dated 24 November 2022; DLP 31 
May 2022  
e004967 (0006-) - Risk management plan - Clean  
D22-6187939 
 
Succession 2 - AU-RMP version 4.0 (dated 13 January 
2023, DLP 31 May 2022) 
D23-5035315 
 
Succession 3/Round 1 - AU-RMP version 4.0 (dated 17 
February 2023, DLP 31 May 2022) 
D23-5140670 
 
Round 2 – AU-RMP version 4.1 (dated 5 April 2023, DLP 
31 May 2022) 
 

   Last evaluated AU-RMP: 
                           

Version 03; dated 13 November 2014; DLP 28 April 
2013  
R14/1181088 
 

Date finalised: 13 December 2022 [Initial] 
20 February 2023 [Succession 2] 
27 February 2023 [Succession 3, Round 1 for PM-2022-
05475-1-5] 
20 April 2023 [Round 2] 
 

Referral to ACM: TBC  

Reason(s) for update: New safety concern added 

 Removed safety concern 

 Pharmacovigilance milestone met 

 Ceased risk minimisation activity 

 Other:  

RMP compliance monitoring: No 
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SUMMARY 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. A 
revised AU-RMP version 4.0 (dated 13 January 2023; DLP 31 May 2022) was provided 
with the sponsor's response to RMP evaluator's recommendations dated 13 January 
2023. On 20 February 2023, the sponsor submitted further changes in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022) which has been linked to the Category 
1, Type J application (PM-2022-05475-1-5). At Round 2, the sponsor submitted updated 
AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 2022) with their S31 response 
dated 6 April 2023. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 (dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed for risk 
minimisation activities are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the need for prescribers to complete mandatory training and receive 

certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is 
on the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

• The proposed summary of safety concerns and their associated risk monitoring and 
mitigation strategies are summarised below: 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 
✓ 

-
✓ 

inhibitors or inducers 
-

Potential interaction with products 
✓ 

-
✓ 

interacting with the glucocorticoid receptor 
-

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver 
✓ 

-
✓ 

function 
-

Effects in women with impaired renal 
✓ 

-
✓ 

function 
-

Effects in women with malnutrition ✓ - ✓ -

3 
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Incorrect determination of gestational age ✓ – ✓ – 

Potential for missed ectopic pregnancy ✓ – ✓ ✓2 

Potential for postnatal developmental delay ✓ – ✓ – 

Potential for off-label use beyond the first 
trimester 

✓ 
– 

✓ – 

Missing 
information 

Inherited porphyria ✓ – – – 

Theoretical interaction with NSAIDs ✓ – – – 

Potential interaction with products 
interacting with the progesterone receptor 

✓ 
– – – 

Use in adolescents ✓ – – – 

Pharmacological 
class effect 

Risks related to the use of prostaglandin 
✓ 

– ✓ ✓2 

1 Black box warning 
2 Patient Information and Consent Agreement form 

 

• The sponsor has updated the summary of safety concerns in line with recommendations 
by the RMP evaluator as well as to reflect up-to-date safety information for MS-2 Step. 
At Round 2, the sponsor has proposed to remove potential risk ‘Potential for loss to 
follow-up’ and this is acceptable from an RMP perspective. However, the sponsor has 
also removed potential risk ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of 
being lost to follow-up’, which is not supported as there are additional considerations to 
this risk with regards to access to further advice or treatment if follow-up does not 
occur.    

• The completed post marketing surveillance study has been removed from the 
pharmacovigilance plan. Routine pharmacovigilance is proposed for all safety concerns. 
There is one additional pharmacovigilance activity – an ongoing Canadian post-market 
surveillance study on the effectiveness and safety of combination 
mifepristone/misoprostol for medical abortion under 63 days gestation. Further 
changes to the pharmacovigilance plan in the AU-RMP is recommended.  

• The sponsor proposes to remove from the risk minimisation plan the requirements for 
prescriber certification, pharmacist registration and a Sponsor-provided 24 hours 
aftercare service.  Additional risk minimisation activities will consist of a black box 
warning, inclusion of CMI and instruction insert in pack, and Patient Information and 
Consent Agreement form. The sponsor will continue to make educational materials 
available as support to prescribers and dispensers. The proposed risk minimisation 
plan aligns with that in Canada and the UK. The RMP evaluator has noted the post-
market experience with MS-2 Step, its well-established safety profile, and existing safety 
frameworks in place. The RMP evaluator has also noted the importance of timely access 
of this medicine in terms of patient-safety and the need to remove requirements that 
hinder patient access to reproductive services. The proposed changes to the risk 
minimisation plan are acceptable from an RMP perspective. Further changes to the risk 
minimisation plan are recommended. The sponsor is also requested to include a copy of 
the Educational Program materials and Patient Information and Consent Agreement 
form in the appendix of the AU-RMP.  
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1. OUTCOME OF THE EVALUATION 

1.1. RECOMMENDATIONS TO THE SPONSOR – ROUND 2 

The updated AU-RMP (version 4.1, dated 5 April 2023, DLP 31 May 2022) has been considered.  

The recommendations made in the initial evaluation and Round 1 evaluation, along with 
consideration of the sponsor response, are located in Section 6.1 and 6.2 respectively. 

There are 2 outstanding recommendations after Round 2 evaluation: 

Outstanding Recommendation 13: The ongoing Canadian post-market surveillance study 
should also be added to the tables in Section III.3 (Table 10) and V.3 (Summary of risk 
minimization measures) as appropriate. Refer to the Canadian RMP to identify the safety 
concerns that will be addressed by this additional pharmacovigilance activity.  

It is acknowledged that the sponsor commits to submitting a revised RMP that considers 
completed study outcomes to the TGA when available. The sponsor should submit key 
findings from the study as an accompanying document. The full study report is only 
required upon TGA’s request. 

Outstanding Recommendation 14: The potential risk ‘Potential safety risks in vulnerable 
groups including women in regional and remote areas of Australia, who may be particularly 
at risk of being lost to follow-up’ should remain in the SOSC as there are additional 
considerations to this risk with regards to access to further advice or treatment if follow-up 
does not occur.  

Further, it is noted that this safety concern is not discussed in the PSUR, which uses the 
Canadian RMP as the reference document. It is requested that the sponsor provide an 
assessment of this safety concern with the PSUR submission expected August 2023.  This 
assessment may serve to support the removal of this safety concern (can be submitted as an 
RMP update). 

There are 2 new recommendations after Round 2 evaluation:  

Recommendation 21. The annotated AU-RMP version 4.1 (dated 5 April 2023) tracks all 
changes since the approved version 03 (dated 13 November 2014) i.e. marks changes from 
version 0.4 to the two subsequent versions 4.0 to version 4.1. To avoid confusion and for 
ease of evaluation, annotated documents should only track the changes made since the last 
submitted version. 

Recommendation 22.  The sponsor should make the following changes to the risk minimisation 
plan: 

• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 
Summary of risk minimization measures (table; page 38) in the AU-RMP  

• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 
in Section V.1 of the AU-RMP 

• Append the Educational Program materials and Patient Information and Consent 
Agreement form to the AU-RMP 
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• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text 
relating to the mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure 
healthcare professional website www.ms2step.com.au, or by calling the 
company directly. The Sponsor may change the restrictions on supply if in the 
future an effective control mechanism on prescriber access becomes possible 
via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website 
www.ms2step.com.au  

 

1.2. WORDING FOR CONDITIONS OF REGISTRATION 

Wording for conditions of registration will be provided once the outstanding RMP issues are 
addressed to the satisfaction of the TGA. 

Any changes to which the sponsor has agreed should be included in a revised RMP and ASA. 
However, irrespective of whether or not they are included in the currently available version of 
the RMP document, the agreed changes become part of the risk management system.  

The suggested wording is:  

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.1, dated 5 April 
2023, data lock point 31 May 2022), included with submission PM-2022-05475-1-5, to be 
revised to the satisfaction of the TGA, and any subsequent revisions, as agreed with the 
TGA will be implemented in Australia. 

 

1.3. ADVICE TO THE DELEGATE 

Recommendations 19 and 20 from Round 1 are for the TGA delegate/clinical evaluator:  

Recommendation 19. This is a recommendation for the TGA delegate/clinical evaluator. The 
requirement for prescriber certification is included in the approved PI. The sponsor has 
advised that it will remove this requirement and submit the updated PI following the 
completion of round 1 evaluation. From the RMP perspective, assessing prescriber 
competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from 
the clinical perspective, and whether advisory committee advice is needed.    

Recommendation 20. This is a recommendation for the TGA delegate/clinical evaluator. The 
provision of 24-hour phone service for patients is included in the approved PI. The sponsor 
has advised that it will remove this service and submit updated PI following the completion 
of round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability 
to access 24-hour emergency care’. This would ensure timely access to urgent medical 
attention and intervention. Therefore, the removal of 24-hour phone service is acceptable 
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from the RMP perspective. It is recommended that the delegate/clinical evaluator considers 
the proposed PI change from the clinical perspective, in particular, whether and how much 
value the 24-hour phone service adds to patient safety outcomes.  

The sponsor has provided a response to these (see in Section 6.2). 
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2. BACKGROUND 

• On 1 December 2022, MS Health Pty Ltd submitted updated AU-RMP version 0.4 (dated 
24 November 2022; DLP 31 May 2022) for MS-2 Step. The EU-RMP is not available. The 
sponsor provided revised Education Program material (included as Appendix 1) with 
this submission. A revised AU-RMP version 4.0 ( dated 13 January 2023; DLP 31 May 
2022) was provided with the sponsor's response to RMP evaluator's recommendations 
dated 13 January 2023. On 20 February 2023, the sponsor submitted further changes in 
AU-RMP version 4.0 (dated 17 February 2023; DLP 31 May 2022) which has been 
linked to the Category 1, Type J application (PM-2022-05475-1-5). At Round 2, the 
sponsor submitted updated AU-RMP version 4.1 (dated 5 April 2023; DLP 31 May 
2022) with their S31 response dated 6 April 2023. 

• Note: Succession 2 was completed internally however the sponsor submitted the new 
AU-RMP version 4.0 (dated 17 February 2023; DLP 31 May 2022) before 
outcomes/recommendations were sent to sponsor. Therefore, these were incorporated 
into Succession 3 report. 

• MS-2 Step is approved for the medical termination of an intrauterine pregnancy, up to 
63 days of gestation, in females of childbearing age. 

• The most recently evaluated and approved AU-RMP was version 03 ( dated 13 
November 2014; DLP 28 April 2013) (R14/1181088). 

• The reason for this updated RMP is changes to the summary of safety concerns (SoSC) 
and changes to the risk minimisation plan. The key changes proposed are as follows: 

o To remove the requirement for pharmacists to be registered to be able to 
dispense the product. 

o To remove the requirement for prescriber recertification. 
o To remove the requirement for prescribers to complete mandatory training and 

receive certification to be able to prescribe the product. 
o To remove the requirement for a Sponsor provided 24 hours aftercare service 

• This RMP update is linked to the Category 1, Type J application (PM-2022-05475-1-5) 
that is currently under evaluation due to accompanying changes warranted to the 
Australian Product Information to support the proposed changes to the risk 
minimisation plan. 

• As the TGA has previously evaluated RMPs for this product, the focus of this review is on 
the differences between the AU-RMP versions and revisions to the additional risk 
minimisation materials. 

3. CHANGES TO THE SUMMARY OF SAFETY CONCERNS AND 
PHARMACOVIGILANCE/ RISK MINIMISATION ACTIVITIES 

At Round 2, the changes to safety concerns and/or activities proposed since the previous RMP 
evaluation of AU-RMP Version 03 (dated 13 November 2014; DLP 28 April 2013) are 
presented in the table below (~triketHrougl-i text indicates risks that have been removed and 
bold text indicates new /changed risks): 

Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Bleeebag + -· + ,,~ a,4,:.,, 

identified risks Infection, toxic shock syndrome ✓ _ 1 ✓ ✓2,3,4...,i. 

Method failure ✓ _ 1 ✓ ✓2,3.4,-S4 
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Uterine contractions / cramping ✓ 1 ✓ ✓3,5,6 

Uterine infection (endometritis, pelvic 
inflammatory disease) 

✓ 
–1 

✓ ✓3,5,6 

Nausea, vomiting ✓ 1 ✓ ✓3,5,6 

Diarrhoea ✓ –1 ✓ ✓3,5,6 

Hypotension ✓ 1 ✓ ✓3,5,6 

Skin rashes, urticarial ✓ –1 ✓ ✓3,5,6 

Cardiac disorders ✓ –1 ✓ ✓3, 5,6 

Important 
potential risks 

Inadvertent pregnancy exposure and risk of 
incomplete abortion with severe bleeding 

✓ 
– 

✓ ✓3, 5,,6 

Inadvertent pregnancy exposure (risk of 
malformations) 

✓ 
– 

✓ ✓3, 5,6 

Potential interaction with CYP3A4 
inhibitors or inducers 

✓ 
– 

✓ ✓6 

Potential interaction with products 
interacting with the glucocorticoid receptor 

✓ 
– 

✓ ✓6 

Severe asthma uncontrolled by treatment 
Induced bronchial asthma 

✓ 
– 

✓ ✓6 

Effects in lactating women ✓ – ✓ ✓6 

Effects in women with impaired liver 
function 

✓ 
– 

✓ ✓6 

Effects in women with impaired renal 
function 

✓ 
– 

✓ ✓6 

Effects in women with malnutrition ✓ – ✓ ✓6 

Incorrect determination of gestational 
age 

✓ 
– 

✓ ✓6 

Potential for missed ectopic pregnancy ✓ – ✓ ✓3, 5,6 

Potential for postnatal developmental delay ✓ – ✓ – 

Potential for off-label use beyond the first 
trimester 

✓ 
– 

✓ ✓6 

Potential for loss to follow-up ✓ – ✓ – 

Potential safety risks in vulnerable groups 
including women in regional and remote 
areas of Australia, who may be particularly 
at risk of being lost to follow up 

✓ 

– 

✓ ✓6 

Missing 
information 

Inherited porphyria ✓ – – – 

Theoretical interaction with NSAIDs ✓ – – – 

Potential interaction with products 
interacting with the progesterone receptor 

✓ 
– – – 

Use in adolescents ✓ – – – 

Pharmacological 
class effect 

Risks related to the use of prostaglandin 
✓ 

– ✓ ✓3,5,6 

1 Post marketing surveillance study (completed) 
2 Black box warning 
3 Patient Information and Consent Agreement form  
4 Optional SMS follow up text message 
5 24 hour nurse after care call service 
6 Physician education 
 
 

A clean SOSC table is provided below: 
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Summary of safety concerns Pharmacovigilance Risk Minimisation 
Routine Additional Routine Additional 

Important Infection, toxic shock syndrome ✓ - ✓ ✓1.2 

identified risks Method failure ✓ - ✓ ✓1.2 

Cardiac disorders ✓ - ✓ ✓2 

Important Inadvertent pregnancy exposure and risk of 
✓ 

-
✓ ✓2 

potential risks incomplete abortion with severe bleeding 

Inadvertent pregnancy exposure (risk of 
✓ 

-
✓ ✓2 

malformations) 

Potential interaction with CYP3A4 
✓ 

-
✓ 

-
inhibitors or inducers 

Potential interaction with products 
✓ 

-
✓ 

-
interacting with the glucocorticoid receptor 

Induced bronchial asthma ✓ - ✓ -

Effects in lactating women ✓ - ✓ -

Effects in women with impaired liver 
✓ 

-
✓ 

-
function 

Effects in women with impaired renal 
✓ 

-
✓ 

-
function 

Effects in women with malnutrition ✓ - ✓ -

Incorrect determination of gestational age ✓ - ✓ -

Potential for missed ectopic pregnancy ✓ - ✓ ✓2 

Potential for postnatal developmental delay ✓ - ✓ -

Potential for off-label use beyond the first 
✓ 

-
✓ -

trimester 

Missing Inherited porphyria ✓ - - -
information Theoretical interaction with NSAIDs ✓ - - -

Potential interaction with products 
✓ 

- - -
interacting with the progesterone receptor 

Use in adolescents ✓ - - -

Pharmacological Risks related to the use of prostaglandin - ✓ ✓2 
✓ 

class effect 
1 Black box warning 
2 Patie nt Information and Consent Agreement 

3.1. SUMMARY OF CHANGES TO THE SoSC - INITIAL EVALUATION 

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 
following new safety concerns have been added to the SoSC to align with the Canadian RMP 
(e004967 (0009-) - Attachment 1 - Canadian RMP) and the PI: 

• important identified risk - cardiac disorders 

• important potential r isk - incorrect determination of gestational age 

3.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC - INITIAL EVALUATION 

The Canadian RMP (dated 27 August 2020) was used as the reference RMP in the sponsor's 
Periodic Benefit-Risk Evaluation Report (PBRER) for mifepristone and misoprostol combipack 
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presentations, covering 01 June 2021 to 31 May 2022 (D22-6031778). The SoSC in the current 
Canadian RMP: 

 

There are significant differences between the Canadian and Australian RMP.  

The PBRER has been reviewed by the TGA: D22-6065496 The PBRER reviewer has requested 
that the RMP evaluator address the following: 

The following risks from the current RMP do not appear to be in the ‘summary of safety 

concerns’ in the RMP version 0.3:  

o Identified risks: cardiac disorders  

o Potential risks: induced bronchial asthma (in contrast with severe asthma 
uncontrolled by treatment), incorrect determination of gestational age, 
complication arising from the use in undiagnosed ectopic pregnancy.  

o Missing information: patients (sic) with renal, hepatic or cardiac impairment.  

It is also noted that pregnant subjects have been included as missing information. This 

missing information covers the entire indication for which clinical trial and post-market 

experience should have provided sufficient evidence. This should be addressed by the RMP 

evaluator when the RMP document is submitted. 

In the AU-RMP version 0.4 (dated 24 November 2022; DLP 31 May 2022) for MS-2 Step, the 

below differences with the Canadian RMP (dated 27 August 2020) remain: 

• Potential risks: induced bronchial asthma (in contrast with severe asthma 

uncontrolled by treatment), complication arising from the use in undiagnosed 

ectopic pregnancy.  

• Missing information: patients with renal, hepatic or cardiac impairment.  

Potential risk of ‘complication arising from the use in undiagnosed ectopic pregnancy’ is 
considered to be captured by ‘Potential for missed ectopic pregnancy’ included in the AU-RMP. 
This is satisfactory.  

Missing information of ‘patients with renal, hepatic or cardiac impairment’ is in part captured 
by potential risks ‘Effects in women with impaired liver function’ and ‘Effects in women with 
impaired renal function’. Given the classification of cardiac disorders as an important identified 
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r isk, and associated warnings in the PI to use with caution in women with risk factors for 
cardiovascular disease or established cardiovascular disease, this is satisfactory. 

Use in pregnant subjects is not listed in the AU-RMP as missing information. This is satisfactory. 

The sponsor should be asked to provide reasons on the difference in potential risk of 'induced 
bronchial asthma' vs 'severe asthma uncontrolled by treatment'. 

The sponsor should also be reminded to routinely review the safety concerns in the AU-RMP to 
ensure it reflects up-to-date safety information. Taking into account the product's reasonable 
marketing experience (as single ingredient and as combination pack), as well as the fact no 
additional pharmacovigilance activity is planned to further characterise the risks, the sponsor 
should evaluate whether any safety concerns can be removed. Further, in the absence of an EU
RMP, any changes to international RMPs should be assessed to determine whether similar 
updates are warranted in Australia. 

The sponsor is requested to provide a description of the process for maintenance of the AU
RMP ( e.g. standard operating procedure document). 

3.3. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION - SUCCESSION 2 & 3 (ROUND 1) 

Changes from AU RMP version 03 to version 4.0 RMP evaluator comment 

Removed the following important identified risks: This aligns with the Canadian RMP. . Bleeding . Contractions/ cramping . Uterine infection . Nausea and vomiting . Diarrhoea . Hypo tension . Skin rashes / urticaria 

Important potential risk "Severe asthma This aligns with the Canadian RMP. 
uncontrolled by treatment" changed to "Induced 
bronchial asthma" 

There were no further changes to the safety specification between AU-RMP version 4.0 (dated 
13 January 2023; OLP 31 May 2022) and AU-RMP version 4.0 (dated 17 February 2023; OLP 31 
May2022). 

The sponsor has noted that AU-RMP also has further potential risks that are not included in the 
Canadian RMP, or risks that are presented slightly differently. 

3.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC - SUCCESSION 2 & 3 (ROUND 

1) 

The summary of safety concerns is considered acceptable from an RMP perspective. 

It is acknowledged that the sponsor has committed to ensuring that any future changes that are 
made to Canadian RMP will be assessed to determine whether the same updates are also 
warranted in Australia. 

13 



Document 6
Risk Management Plan Evaluation of Mifepristone/Misoprostol (MS-2 Step) - Round 2 Submission No. PM-2022-05475-1-5 

The updated RMP version 4.0 ( dated 17 February 2023) submitted by the sponsor has the 
same version number with a different date from version 4.0 ( dated 13 January 2023). To avoid 
confusion, for future submissions, the sponsor should update the version number and date for 
each revision. 

3.5. SUMMARY OF KEY CHANGES TO SAFETY SPECIFICATION - ROUND 2 

Changes from AU RMP version 4.0 to 4.1 RMP evaluator comment 

Removed important potential risks 'Potential for This aligns with the Canadian RMP. Given there are 
loss to follow-up' no additional pharmacovigilance activities and 

additional risk minimisation activities to 
specifically address these safety concerns, and the 
importance of follow-up is well described in the PI 
and CMI, this is acceptable. 

Removed important potential risks 'Potential safety This should remain in the SOSC as there are 
risks in vulnerable groups including women in additional considerations to this risk with regards 
regional and remote areas of Australia, who may be to access to further advice or treatment if follow-up 
particularly at risk of being lost to follow-up' does not occur. 

3.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE SoSC - ROUND 2 

The potential risk 'Potential safety risks in vulnerable groups including women in regional and 
remote areas of Australia, who may be particularly at risk of being lost to follow-up' should 
remain in the SOSC as there are additional considerations to this risk with regards to access to 
further advice or treatment if follow-up does not occur. 

Further, it is noted that this safety concern is not discussed in the PSUR, which uses the 
Canadian RMP as the reference document. It is requested that the sponsor provide an 
assessment of this safety concern with the PSUR submission expected August 2023. This 
assessment may serve to support the removal of this safety concern ( can be submitted as an 
RMP update). 

4. PHARMACOVIGILANCE PLAN 

4.1. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - INITIAL EVALUATION 

The post marketing surveillance study of use of mifepristone/mifepristol for early medical 
abortion within MSIA clinics is now completed. Section III.2 and Section SIii has been updated 
to capture this. 

4.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN -INITIAL 

EVALUATION 

Information regarding the study should be removed from the pharmacovigilance plan in the 
RMP since final study report/results have been submitted to the TGA for assessment. The study 
should also be deleted as an additional pharmacovigilance activity in Section V.3 in AU-RMP. 
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4.3. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - SUCCESSION 2 & 3 (ROUND 1) 

The completed study has been removed from the pharmacovigilance plan in the updated AU 
RMP, as requested. 

There were no changes to pharmacovigilance plan submitted in Succession 3. 

4.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - SUCCESSION 

2 & 3 (ROUND 1) 

There are no additional pharmacovigilance activities in the AU RMP. It is noted that the 
Canadian RMP includes a planned Canadian-specific post-market study: 

Planned 
Safety Concern Additional activity Proposed actions/ outcomes submission 

date 

Planned studies 
----------------- ----------------------------------------------

Method failure, Canadian Phase IV A Phase IV Multi-Centre Prospective TBD 
Infection, toxic study Study on the Safety of Combination 

shock syndrome, Mifepristone/ Misoprostol for Medical 
cardiac Abortion Under 63 Days Gestation 

disorders, Among Canadian Women 
Inadvertent risk 

of pregnancy, Primary objective: To determine rate 
induced of surgical aspiration, for any reason, 

bronchial within 21 days following medical 
asthma, abortion with combination 

incorrect mifepristone / misoprostol 
determination of 
gestational age, 

Potential for 
missed ectopic 

pregnancy 

The findings from the above study are applicable to Australia and should be included in the AU
RMP. The sponsor should include planned submission dates of study reports. 

When available a revised RMP which considers the completed study outcomes should be 
submitted to the TGA for review. 

4.5. SUMMARY OF CHANGES TO THE PHARMACOVIGILANCE PLAN - ROUND 2 

The sponsor has included information on the ongoing Canadian Phase IV study in Section III.2 
of the AU-RMP, as requested. 

4.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON PHARMACOVIGILANCE PLAN - ROUND 2 

The ongoing Canadian post-market surveillance study should also be added to the tables in 
Section III.3 (Table 10) and V.3 (Summary of risk minimization measures) as appropriate. Refer 
to the Canadian RMP to identify the safety concerns that will be addressed by this additional 
pharmacovigilance activity. 
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It is acknowledged that the sponsor commits to submitting a revised RMP that considers 
completed study outcomes to the TGA when available. The sponsor should submit key findings 
from the study as an accompanying document. The full study report is only required upon 
TGA’s request. 

The annotated AU-RMP version 4.1 (dated 5 April 2023) tracks all changes since the approved 
version 03 (dated 13 November 2014) i.e. marks changes from version 0.4 to the two 
subsequent versions 4.0 to version 4.1. To avoid confusion and for ease of evaluation, annotated 
documents should only track the changes made since the last submitted version.  

5. RISK MINIMISATION PLAN 

5.1. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – INITIAL EVALUATION 

The sponsor proposes to remove from the risk minimisation plan: 

• the requirement for pharmacist registration to dispense the product 

• the requirement for re-certification training for prescribers.  

5.2. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – INITIAL 

EVALUATION 

Detailed evidence/justification to support these proposals have not been provided. The 
sponsor should provide discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available 
compared to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-
certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Given the reasonable worldwide marketing experience with mifepristone and mifepristol (IBD 
28 June 1984 for misoprostol, 29 December 2010 for mifepristone, and MS-2 Step first 
registered in Australia 04 June 2014), the safety profile is considered well established. Clinical 
practice and understanding, along with the other additional risk minimisation activities in 
place, are likely adequate to manage the risks. It is acknowledged that the timeliness of access 
is essential and corresponds to effectiveness of the product. Final decision on the proposed 
changes to the risk minimisation plan will be made after review of the sponsor’s response.  

The sponsor has proposed that ‘once registered and certified no re-registration or re-
certification is required’ for prescribers. It is assumed that this re-certification refers to the 
periodic renewal of the certificate for the purpose of knowledge maintenance. The sponsor 
should provide clarification in the RMP on whether and how it plans to inform prescribers of 
the updated safety information when new evidence becomes available.  

The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to ensure 
that ‘distribution of MS-2-Step is controlled and monitored. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should 
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note, according to the EMA GVP Module XVI, controlled distribution and controlled access 
programs are different measures that serve different purposes1.  

Further, the sponsor should amend Section V.3 Summary (table) of risk minimisation measures 
as follows:  

• Completed post-marketing surveillance study is still listed as an additional 
pharmacovigilance activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this 
is considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for 
potential risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential 
interaction with products interacting with the glucocorticoid receptor, Severe asthma 
uncontrolled by treatment, Incorrect determination of gestational age – this should be 
revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

5.3. SUMMARY OF CHANGES TO THE RISK MINIMISATION PLAN – SUCCESSION 2 & 3 

The sponsor has submitted additional changes to the risk minimisation plan in AU-RMP version 
4.0 (dated 17 February 2023; DLP 31 May 2022). In summary, the following changes to the risk 
minimisation plan are proposed (new in bold):  

• To remove the requirement for pharmacists to be registered to be able to dispense the 
product.  

• To remove the requirement for prescriber recertification.  

• To remove the requirement for prescribers to complete mandatory training and 
receive certification to be able to prescribe the product.  

• To remove the requirement for a Sponsor provided 24 hours aftercare service 

As the requirement for prescriber certification and 24-hour phone service are included in the 
PI, the sponsor has advised that it will remove these and submit the updated PI following the 
completion of round 1 evaluation2.  

The sponsor states that this would align the MS-2 Step RMP with the expectations of RMPs of 
the majority of medicines registered with the TGA, and with expectations around prescriber 
competency for a medicine that has been in-market for many years with hundreds of thousands 
Australian women having been prescribed MS-2 Step since it was first registered over 8 years 
ago.  

The information in the AU-RMP regarding restricted distribution has been deleted with the 
proposed removal of mandatory training program and certification for prescribers.  

 
1EMA Guideline on good pharmacovigilance practices Module XVI, dated 28 March 2017, EMA/204715/2012 Rev 2,    
https://www.ema.europa.eu/en/documents/scientific-guideline/guideline-good-pharmacovigilance-practices-
module-xvi-risk-minimisation-measures-selection-tools_en-3.pdf 
2 e004967 (0009-) - Cover Letter - 2023-02 Cat 1, Type J, RMP 
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5.4. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – 

SUCCESSION 2 & 3 (ROUND 1) 

The Sponsor has amended Section V.3 Summary of risk minimisation measures (table) in 
accordance with the above requested changes. However, further changes are required: 

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 

follow-up’ are missing and need to be added 

Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is 
considered additional risk minimisation 

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential 
safety risks in vulnerable groups including women in regional and remote areas of 
Australia, who may be particularly at risk of being lost to follow-up’ are missing and 
need to be added 

Misoprostol was first approved in Australia on 7 July 1993, mifepristone on 29 August 2012 
and MS-2 Step was registered on 4 June 2014. Given the post-market experience with MS-2 Step 
in Australia and worldwide, the product’s safety profile is well-established. Safety concerns in 
the SOSC have been removed with this AU-RMP update, which still includes additional potential 
risks to the Canadian RMP.  

Furthermore, it is reasonable to expect that prescribers and dispensers have a level of clinical 
knowledge of MS-2 Step, or be able to refer to resources available (e.g. the PI) to ensure safe 
and effective use as like any other medicine. The sponsor will also continue to make the MS-2 
Step training materials available to both prescribers and dispensers so that skill levels can be 
maintained. The patient information and consent form should continue to be implemented.  

The sponsor has informed that based on the latest available data in 2020, less than 20% of 
pharmacists are registered in Australia to dispense MS-2 Step (see Section 6.1, 
Recommendation 6). As indicated, this presents a patient-safety risk of delayed access to 
medication, particularly in regional and rural areas as well as for patients whose gestation is 
approaching the upper limit of MS-2 Step’s registered indication.    

It is noted that in Australia, there is a government funded service available - healthdirect 
hotline – which provides 24-hour/7-day health advice from a registered nurse. Moreover, 
distribution of MS-2 Step will be tracked via general pathways of PBS Authority prescription 
and PBS dispensing and safety concerns will continue to be monitored by the sponsor under 

routine pharmacovigilance and reported as necessary as specified in Pharmacovigilance 

responsibilities of medicine sponsors: Australian recommendations and requirements. The sponsor 
may also be requested to provide a PSUR to the TGA at any time. The sponsor has been 
requested to provide the next 12-month PBRER/PSUR covering 01 June 2022 to 31 May 2023 
to the TGA when available, expected August 2023.  

The sponsor has pointed out that internationally, in Canada, since 2017 registration of health 
professionals with Celopharma is no longer required in order to prescribe or dispense 
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Mifeqymiso3. The sponsor states no adverse safety signals or additional risk minimisation 
activities identified in Canada with this change to a broader access regimen. It was noted in the 
Canadian Monograph for Mifeqymiso4, it is stated that “Mifegymiso should be prescribed by 
health professionals with adequate knowledge of medical abortion and/or who have completed a 
Mifegymiso education program”.  

The RMP evaluator has noted the need to remove requirements that hinder patient access to 
reproductive services. The evaluator has also noted different risk mitigation strategies 
employed by different comparable overseas regulators.  

In the UK, MHRA has advised the TGA that there are no certification requirements in the SmPC 
or RMP for mifepristone/misoprostol for medical abortion for prescribers or dispensers. 
Furthermore, in December 2018, misoprostol tablets could be administered at home in England 
after taking the mifepristone tablet in a clinic.  In March 2020, temporary approval of home use 
was granted for both components for some abortions (up to 9 weeks and 6 days) without the 
need to first attend a clinic to ensure continued access during the pandemic 
lockdowns.  Scotland and Wales implemented temporary measures for early medical abortion, 
along the same lines as England. This provision was made permanent in England and Wales in 
2022 and remains in place (but under review) in Scotland.  

The US FDA has reviewed and finalised the Risk Evaluation and Mitigation Strategies (REMS) 
for mifepristone on 3 January 2023. The REMS lists ‘requiring healthcare providers who 
prescribe mifepristone to be certified in the Mifepristone REMS Program’ as a goal of the 
REMS5.  

The RMP evaluator has noted that the advice on 24-hour phone service is also provided in the 
Australian Consumer Medicine Information (CMI). The sponsor should submit the updated CMI 
to ensure consistent information in the RMP, PI, and CMI.  

The requirement for prescriber certification is included in the Australian Product Information 
(PI). The sponsor has advised that it will remove this requirement and submit the updated PI 
following the completion of round 1 evaluation. From the RMP perspective, assessing 
prescriber competencies is more related to clinical practice than to product risk management. 
Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the 
clinical perspective, and whether advisory committee advice is needed.    

The provision of 24-hour phone service for patients is included in the PI. The sponsor has 
advised that it will remove this service and submit updated PI following the completion of 
round 1 evaluation. It is noted that the PI also advises that ‘patients must have the ability to 
access 24-hour emergency care’. This would ensure timely access to urgent medical attention 
and intervention. Therefore, the removal of 24-hour phone service is acceptable from the RMP 
perspective. It is recommended that the delegate/clinical evaluator considers the proposed PI 

 
3 MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product Monograph and Risk Management 
Plan, accessed 23 February 2023, MIFEGYMISO (mifepristone and misoprostol tablets) - Updates to Product 
Monograph and Risk Management Plan - Canada.ca 
4 MIFEGYMISO (mifepristone and misoprostol tablets) Canadian Product Monograph, accessed 23 February 2023, 
00050659.PDF (hres.ca) 
5 US FDA approved REMS for mifepristone, accessed on 24 February 2023, 
https://www.accessdata.fda.gov/scripts/cder/rems/index.cfm?event=RemsDetails.page&REMS=390  
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change from the clinical perspective, in particular, whether and how much value the 24-hour 
phone service adds to patient safety outcomes.  

5.5. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS ON THE RISK MINIMISATION PLAN – ROUND 2 

At Round 2, the sponsor confirms that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners and prescribers and 
dispensers will be made aware on how to access them via the existing online website 
(www.ms2step.com.au).   

The proposed changes to the risk minimisation plan to remove pharmacist registration, 
prescriber certification and the Sponsor provided 24 hours aftercare service are considered 
acceptable from an RMP perspective for the reasons discussed above. The PI and CMI have been 
updated to reflect the proposed changes to the risk minimisation plan.  

As requested at Round 1, the Patient Information and Consent Agreement form and the 
Educational program materials should be appended to the AU-RMP. The Educational program is 
still part of the RMP, and the sponsor should provide the educational materials - see TGA RMP 
guidance Section 5.3. From RMP perspective, the educational materials continue to be provided 
to prescribers and it is our expectation that prescribers will undergo the training. The sponsor 
needs to include educational materials in track changed version to show any update since the 
last time RMP was evaluated. 

The sponsor is requested to make further changes to the risk minimisation plan, as follows: 

• Include potential risk ‘incorrect determination of gestational age’ in Section V.3 
Summary of risk minimization measures (table; page 38) in the AU-RMP  

• Add potential risk ‘Potential for off-label use beyond the first trimester’ to Table 11 in 
Section V.1 of the AU-RMP 

• Append the educational materials and the Patient Information and Consent Agreement 
form to the AU-RMP 

• In Section V.2 Additional Risk Minimisation Measures 

o Under ‘Inclusion of Instruction Insert in Composite Pack Carton’, remove text 
relating to the mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure 
healthcare professional website www.ms2step.com.au, or by calling the company 
directly. The Sponsor may change the restrictions on supply if in the future an 
effective control mechanism on prescriber access becomes possible via the PBS.” 

o Under ‘Prescriber Training’, specify availability via the website 
www.ms2step.com.au  
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5.6. RMP EVALUATOR COMMENTS/ RECOMMENDATIONS OF ADDITIONAL RISK MINIMISATION 

ACTIVITIES 

Additional risk minimisation activities consist of a black box warning, inclusion of CMI and 
instruction insert in pack, Patient Information and Consent Agreement, and prescriber 
educational materials (as supportive resources; non-mandatory training).  

This is considered sufficient based on the above discussion. 

5.7. PRODUCT LABELLING  

5.7.1. Product Information 

The sponsor should confirm whether the new data from the completed post-market 
surveillance study study added to Section SIII (Clinical trial exposure) of the AU-RMP version 
0.4 (and Section 3.6 of Annex 1.1) will be added to the Australian PI:  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes 
International clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 
and 30 September 2015, patients were administered 200 mg mifepristone orally in-clinic, 
followed 24- 48 hours later by 800 micrograms of misoprostol buccally, self-administered at 
home. Method success was defined as complete abortion not requiring surgical intervention. 
Follow up information was available for 13,078 (87.2%) of the total cohort. Medical abortion 
was successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and 
gestational ages were associated (P < 0.001) with a slight increase in method failure. There 
were 674 serious adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) 
and haemorrhage (17; 0.13%) were rare. One death was recorded (<0.01%); however, an 
association between EMA and cause of death, necrotising pneumonia, was not established.  

Moreover, the sponsor should make a minor editorial change (in bold). 

Succession 2 update 

The sponsor has confirmed in their response that the Australian PI will be updated with the 
completed post-market surveillance study data as part of the next submitted Category 1, Type J 
application (see Section 6.1, Recommendation 4).  

5.7.2. Consumer Medicine Information  

The sponsor should ensure any PI updates are captured in the CMI where applicable.  

The CMI along with the instruction insert will be included in the pack. 

5.8. ADDITIONAL RISK MINIMISATION MATERIALS 

The sponsor submitted revised Educational Program material (with tracked changes) with the 
AU-RMP update submission (as Annex 1; D22-6187939).  There were mostly editorial changes 
to reflect current approved indication and current practices, as well as inclusion of current post 
marketing data. Of note, the refresher materials have been removed from the package.  

In the training manual (Annex 1.1), the sponsor included interim information regarding a 
pending TGA application to remove PI precautions regarding rhesus alloimmunisation to align 
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with current Australian and International guidelines. It was recommended that the sponsor 
only incorporate advice that has been approved.  

The previous version of the Educational Program materials can be found here: R14/1181088 

Succession 2&3 (Round 1) update 

At Succession 2, the sponsor had submitted an updated training manual with the requested 
changes with their response.  

At Succession 3, the Educational program material has been removed from the AU-RMP with 
the proposed removal of mandatory training program and certification for prescribers. 
However, it is noted that the sponsor will continue to provide access to prescriber training to 
support the education of prescribers. Physician education and Patient Information and Consent 
Agreement are listed as additional risk minimisation measures in the AU-RMP and these 
materials should be appended to the AU-RMP. Further, the sponsor should ensure prescribers 
(and dispensers) are made aware of the availability of MS-2 Step training materials and how to 
access these.   

The sponsor should make the minor editorial change to Section 3.6 of the training manual to 
amend “administration” to “administered” (see Section 5.5.1). 

6. EVALUATION OF SPONSOR RESPONSE  

6.1. RECONCILIATION OF RECOMMENDATIONS SENT 13 DECEMBER 2022 

The sponsor’s response, dated 13 January 2023, can be found on 

TRIM D23-5035315  

docuBridge e004967 (0008-) - Response - 2023-01 Response to RFI 

The sponsor has provided and updated AU-RMP version 4.0 (dated 13 January 2023, DLP 31 
May 2022) with their response.  

Recommendation 1: The sponsor is requested to provide reasons on the difference in potential risk of 
‘induced bronchial asthma’ vs ‘severe asthma uncontrolled by treatment’.     

Sponsor’s response: The Sponsor proposes to update the potential risk of ‘severe asthma uncontrolled by 
treatment’ to ‘induced bronchial asthma’. As currently detailed in the AU-RMP, bronchospasm may occur 
with some prostaglandins and prostaglandin analogues. The possibility should be borne in mind in patients 
with a history of asthma. 

The potential risk ‘induced bronchial asthma’ is currently included in the Canadian RMP and is targeted for 
review and safety surveillance as part of the annual PBRER (reports of induced bronchial asthma are 
identified using a prespecified list of preferred terms in MedDRA version 16.0). 

A copy of the proposed updated AU-RMP has been provided in Module 1.8. 

RMP evaluator comment: The important potential risk of ‘severe asthma uncontrolled by 
treatment’ has been replaced with ‘induced bronchial asthma’ in line with Canadian RMP in the 
updated AU-RMP. This is acceptable.  
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Recommendation 2: The sponsor is requested to provide a description of the process for maintenance of 
the AU-RMP (e.g. standard operating procedure document).  

In accordance with the guidance on Risk management plans for medicines and biologicals throughout the 
lifecycle of the product, RMPs must be maintained to incorporate new safety information. Any significant 
updates are required to be submitted to the TGA for evaluation within a timely manner. In accordance 
with the Pharmacovigilance Guidelines, sponsors should have processes in place (with well-defined 
responsibilities, requirements and timelines) to ensure they comply with their post-approval 
commitments.  

Further, the sponsor is reminded to routinely review the safety concerns in the AU-RMP to ensure it 
reflects up-to-date safety information. Taking into account the product’s reasonable marketing 
experience (as single ingredient and as combination pack), as well as the fact no additional 
pharmacovigilance activity is planned to further characterise the risks, the sponsor should evaluate 
whether any safety concerns can be removed. Further, in the absence of an EU-RMP, any changes to 
international RMPs should be assessed to determine whether similar updates are warranted in Australia.  

Sponsor’s response: The maintenance of the AU-RMP is managed via agreements in place with their supplier 

(Linepharma International Limited). Specifically, the Safety Data Exchange Agreement (SDEA) held between 
MS Health Pty Ltd and Linepharma International Limited (supplier)includes the responsibilities relating to 
the AU-RMP. The SDEA specifies that the supplier coordinates an update to the RMP if a significant safety 
signal is detected, including immediate notification to MS Health of any significant safety issues. Following 
the receipt of a notification of a significant safety issue from the supplier, MS Health is then responsible for 
preparation and maintenance of the AU-RMP including any required submission to TGA (according to TGA 
guidelines including any specified timelines). MS Health is also responsible for implementation of any 
applicable risk minimisation measures. 

Additionally,  (the service provider) have a standard operating procedure in place for the 
management of safety information. This dictates that the updated AU RMP be submitted to the TGA in 
accordance with the TGA RMP guidelines. 

Further to the above, the Sponsor has reviewed the safety concerns listed within the AU-RMP and proposes to 
remove those that have a low risk in regard to the seriousness of the safety concern, a low risk to the 
individual patient and have minimal impact on public health. The following identified risks have therefore 
been removed as part of this response: 

• Bleeding 

• Contractions / cramping 

• Uterine infection 

• Nausea and vomiting 

• Diarrhoea 

• Hypotension 

• Skin rashes / urticaria 

A clean and annotated copy of the proposed AU-RMP has been provided in Module 1.8. 

In the absence of the EU-RMP, the Sponsor confirms that the safety concerns that are listed within the AU-
RMP and the changes proposed above, align with those detailed in the Canadian RMP (although it is noted 
that the AU RMP still includes additional potential risks over and above those that are included in the 
Canadian RMP, or presents these slightly differently). A copy of the Canadian RMP has been provided as 
Attachment 1 to this response. An assurance is provided that any future changes that are made to Canadian 
RMP with be assessed to determine whether the same updates are also warranted in Australia (as per the 
processes defined above). 

RMP evaluator comment: The sponsor’s commitment to assess future changes made to the 
Canadian RMP to determine whether similar updates are warranted in Australia is acknowledged. 
The sponsor’s proposal to remove the above important identified risks is consistent with the 
Canadian RMP and is acceptable.   

s47
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Recommendation 3: The sponsor should remove information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP as final study report/results have been 
submitted to the TGA for assessment. The study should also be deleted as an additional 
pharmacovigilance activity in Section V.3 in AU-RMP. 

Sponsor’s response: The sponsor has removed the information regarding the completed post-market 
surveillance study from the pharmacovigilance plan in the RMP. The study has also been deleted as an 
additional pharmacovigilance activity in Sections III.2 and V.3 of the RMP. 

RMP evaluator comment: The AU RMP has been updated as requested.  

Recommendation 4: The sponsor should confirm whether the data from the completed post-market 
surveillance study added to Section SIII (Clinical trial exposure) of the AU-RMP version 0.4 (and Section 
3.6 of Annex 1.1) will be added to the Australian PI. 

Sponsor’s response: The sponsor confirms that they propose to update the Australian PI with the completed 
postmarket surveillance study data as part of the next submitted Category 1, Type J application 

RMP evaluator comment: Noted. This is acceptable. 

Recommendation 5: The sponsor should make the following minor editorial change (in bold): 

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 September 
2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24- 48 hours later 
by 800 micrograms of misoprostol buccally, self-administered at home. Method success was defined 
as complete abortion not requiring surgical intervention. Follow up information was available for 
13,078 (87.2%) of the total cohort. Medical abortion was successful in 95.16% (12,445/13,078) of 
women with follow-up. Higher patient and gestational ages were associated (P < 0.001) with a 
slight increase in method failure. There were 674 serious adverse events (5.15%), mainly due to 
method failure. Infection (15; 0.11%) and haemorrhage (17; 0.13%) were rare. One death was 
recorded (<0.01%); however, an association between EMA and cause of death, necrotising 
pneumonia, was not established.  

Sponsor’s response: The sponsor has updated the RMP in accordance with the requested minor editorial 
amendment. A copy of the updated RMP has been provided in Module 1.8. 

RMP evaluator comment: The AU RMP has been updated as requested.  
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Recommendation 6: To support the proposals to remove requirements for prescriber recertification 
training and pharmacist registration, the sponsor should provide justification/discussion on: 

• additional risk minimisation activities in other countries where MS-2 Step is available compared 
to Australia  

• any safety concerns on the removal of pharmacist registration and prescriber re-certification 

• number/percentage of pharmacies registered to dispense MS-2 Step in Australia 

• any reports on evaluation of effectiveness of additional risk minimisation activities 

Sponsor’s response: As of December 2022, there are 5,472 pharmacists registered to provide MS-2 Step® to 
Australian patients. The most recent Dept of Health data (Allied Health factsheets) reports a total of 32,904 

pharmacists registered in Australia in 2020 (more recent data not available); indicating only ~17% of 
pharmacists are currently registered to dispense MS-2 Step to patients. 

The challenge of having less than 20% of pharmacists registered to dispense MS-2 Step presents a risk from a 
patient-safety perspective of delayed access to medication. This is especially so for patients in either regional 
and remote settings where there may not be an easily accessible registered pharmacist; as well as for 
patients whose gestation is approaching the upper limit of MS-2 Step’s registered indication and for whom 
timely access to MToP is even more critical. MS Health will continue to make the MS-2 Step training 
materials available to both prescribers and dispensers so that skill levels can be maintained, but removal of 
these specific requirements (prescriber recertification, dispenser registration) is expected to improve the 
ability of patients to receive timely access to their medication. 

MS Health notes that within the Canadian setting, since 2017 patients seeking a medical termination of 
pregnancy are dispensed an identically configured Mifepristone + Misoprostol composite pack by 
pharmacists who are not required to register prior to dispensing; or physicians who need to recertify. There 
have been no adverse safety signals or additional risk minimisation activities identified in Canada with this 
change to a broader access regimen. 

RMP evaluator comment: Noted. Considering the proposed removal of mandatory training 
program and certification of prescribers and dispensers, the sponsor should ensure prescribers 
and dispensers are aware of the availability of MS-2 Step training materials and how to access 
these.   

Recommendation 7: The sponsor has proposed that ‘once registered and certified no re-registration or 
recertification is required’ for prescribers. It is assumed that this re-certification refers to the periodic 
renewal of the certificate for the purpose of knowledge maintenance. The sponsor should provide 
clarification in the AU-RMP on whether and how it plans to inform prescribers of the updated safety 
information when new evidence becomes available. 

Sponsor’s response: The Sponsor confirms that re-certification refers to the periodic renewal of the 
certificate for the purpose of knowledge maintenance. 

The MS-2 Step composite pack product has been available in Australia for over 8 years (registered 4/6/2014, 
marketed 1/2/2015). The pack components (Mifepristone + Misoprostol) have been registered for the 
Medical Termination of Pregnancy in Australia (and globally) prior to this. The product’s characteristics, 
safety and AE profile are relatively well understood. There is no proposed change in the patient population 
as part of this application and as such, it is unlikely that a significant change to the product’s existing safety 
profile is going to be encountered. 

It is noted that prescribing Medical Practitioner’s must remain up-to-date on changes to the safety profile for 
any product that they prescribe. This information is communicated to prescribers via PI updates and notices 
on the TGA website (as appropriate). In the event of a significant change to the product safety profile and a 
need to rapidly disseminate information to prescribers, MS Health would utilise the channels mentioned 
above and also utilise the MS-2 Step prescriber database (which is being proposed to remain in place). MS 
Health proposes to continue to utilise the standard channels used for other registered medicines when 
providing updated information to prescribers. 

RMP evaluator comment: The sponsor’s response is acceptable.  
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Recommendation 8: The sponsor has stated under ‘Restricted Access to MS-2-Step’ that the program is to 

ensure that “distribution of MS-2-Step is controlled and monitored”. With the proposed removal of 
pharmacist registration, the sponsor should clarify how this is achieved. The sponsor should note, 
according to the EMA GVP Module XVI, controlled distribution and controlled access programs are 
different measures that serve different purposes. 
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Sponsor’s response: The European Medicines Agency (EMA) guidance; Guideline on good pharmacovigilance 

practices (GVP), Module XVI, Section XVI.B.2.2 states the following: 

“Since a controlled access programme has large implications for all stakeholders, the use of such a 
programme should be limited and should be guided by a clear therapeutic need for the product based on its 
demonstrated benefit” 

The sponsor’s proposed RMP amendments i.e. removing the need for prescriber recertification and removing 
the need for dispenser registration, is endeavouring to minimise impacts on patients who may otherwise 
struggle to access their medication in a timely manner. MS Health proposes to continue providing prescriber 
education and maintain the database of certified prescribers to act as a control on any potential product 
misuse or abuse. 

In addition to this, MS Health highlights the fact that it is the responsibility of the prescriber to ensure that 
they are compliant with relevant requirements to provide any therapeutic product e.g. they have completed 
any relevant training and have the required knowledge to prescribe the therapeutic product in question. 
With respect to the MS-2 Step product, an additional extra level of control is provided during the PBS-script 
approval process. The majority of MS-2 Step scripts are PBS-scripts; the approval process requires the 
prescriber to affirm that they are certified to prescribe. 

NB: this need to affirm certification exists regardless of whether the product is designated Authority 
Required or Streamlined Authority. 

Given the above, it is unlikely for additional restricted access controls to be required and MS Health 
highlights the fact that the impetus for removing the requirement for dispenser registration is to improve 
patient access. Especially those patients located in rural and/or remote settings; and those later in their 
gestation and for who the timely access to medication is critical (and can be more challenging). 

Within this context, the term “Restricted Access to MS-2 Step” (compared to the EMA GVP Module XVI 
definition, as provided below for ease of reference) may be inappropriate and appears to be a carryover from 
the preceding RMP document. The sponsor proposes amending this to “Restricted Distribution of MS-2 Step” 
as the product will continue to be distributed through controlled pharmaceutical supply chains; thus 
minimising the potential for product misuse or abuse. 

 

EMA GVP Definitions 

XVI.B.2.3.1. Controlled distribution system A controlled distribution system refers to the set of measures 
implemented to ensure that the stages of the distribution chain of a medicinal product are tracked up to the 
prescription and/or pharmacy dispensing the product. Orders and shipments of product from a single or 
multiple identified distribution points facilitate traceability of the product. For instance, this sort of 
measures could be considered for those products controlled in each country under the respective national 
legislations to prevent misuse and abuse of medicines. 

XVI.B.2.2. Controlled access programme A controlled access programme consists of interventions seeking to 
control access to a medicinal product beyond the level of control ensured by routine risk minimisation 
measures, i.e. the legal status. Since a controlled access programme has large implications for all 
stakeholders, the use of such a programme should be limited and should be guided by a clear therapeutic 
need for the product based on its demonstrated benefit (e.g. it treats a serious disease without alternative 
therapies; it treats patients who have failed on existing therapies), the nature of the associated risk (e.g. risk 
is lifethreatening), and the likelihood that this risk can be managed by such a programme. Therefore, 
controlled access should only be considered as a tool for minimising an important risk with significant public 
health or individual patient impact for a product with clearly demonstrated benefits but which would not 
otherwise be available without a programme where patient access is contingent on fulfilling one or more 

requirements prior to a product being prescribed or dispensed in order to assure its safe use. 

Examples of requirements that need to be fulfilled before the product is prescribed and/or dispensed and/or 
used in a controlled access programme are listed below (they may be included individually or in 
combination): • specific testing and/or examination of the patient to ensure compliance with strictly defined 
clinical criteria; • prescriber, dispenser and/or patient documenting their receipt and understanding of 
information on the serious risk of the product; • explicit procedures for systematic patient follow-up through 
enrolment in a specific data collection system e.g. patient registry; • medicines made available for dispensing 
only by pharmacies that are registered and approved to dispense the product. On occasions, a requirement 
to test or to monitor a patient in a specific way can also be used as a controlled access tool. For example, 
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monitoring of the patient’s health status, laboratory values or other characteristic prior to and/or during 
treatment, e.g. electrocardiogram, liver function tests, regular blood tests, pregnancy tests (which can be 
part of a pregnancy prevention programme). Measures should be put in place to ensure that monitoring 
takes place according to the SmPC where this is critical to risk-benefit balance of the product. 

RMP evaluator comment: The section regarding restricted distribution has been removed with the 
proposed removal of mandatory training program and certification for prescribers.  

Recommendation 9: The sponsor should amend Section V.3 Summary (table) of risk minimisation 
measures as follows: 

• Completed post-marketing surveillance study is still listed as an additional pharmacovigilance 
activity – this should be removed from the table  

• ‘Special attention in PSURs’ was listed as an additional pharmacovigilance activity – this is 
considered part of routine pharmacovigilance.  

• ‘Physician education’ is not described as an additional risk minimisation activity for potential 
risks: Potential interaction with CYP3A4 inhibitors or inducers, Potential interaction with 
products interacting with the glucocorticoid receptor, Severe asthma uncontrolled by treatment, 
Incorrect determination of gestational age – this should be revised accordingly 

• ‘Potential for loss to follow up’ is not included – this should be added for completeness 

Sponsor’s response: The Sponsor has amended Section V.3 Summary (table) of risk minimisation measures in 

accordance with the above requested changes and in other sections as applicable. A copy of the update AU 
RMP has been provided in Module 1.8. 

RMP evaluator comment: Further changes to the table in Section V.3 are required: 

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to 
follow-up’ are missing and need to be added 

 

Additionally, the sponsor should make the below changes to Table 11 in Section V.1: 

• Remove ‘physician education’ as a routine risk minimisation measure. 

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety 
risks in vulnerable groups including women in regional and remote areas of Australia, 
who may be particularly at risk of being lost to follow-up’ are missing and need to be 
added 

Recommendation 10: In the revised training manual (Annex 1.1), the sponsor has included interim 
information regarding a pending TGA application to remove PI precautions regarding rhesus 
alloimmunisation to align with current Australian and International guidelines. The sponsor should note, 
the content of additional risk minimisation materials, including training manual should always align with 
the approved PI and CMI. Updates to training materials should occur concurrently with, or following TGA 
approved PI changes. 

Sponsor’s response: The reference to the TGA application to remove PI precautions regarding rhesus 
alloimmunisation has been removed from the training manual Annex 1.1. An updated training manual 
(Annex 1.1) has been provided in Module 1.8. 

RMP evaluator comment: Reference to interim information regarding the pending TGA 
application (PM-2022-03010-1-5) has been removed from the training manual as requested.  
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Recommendation 11: The most recently evaluated AU-RMP was version 03 (dated 13 November 2014; 
DLP 28 April 2013). MS Health Pty Ltd has submitted updated AU-RMP version 0.4 (dated 24 November 
2022; DLP 31 May 2022) for MS-2 Step, noting that the EU-RMP is not available. Chronologically, going 
from Version 03 to 0.4 is confusing. The sponsor should consider amending the proposed version 
number. 

Sponsor’s response: The applicant inadvertently included 0.4 as the next sequential version. To avoid any 
further confusion (and subsequent errors), the version number has been updated to 4.0. 

RMP evaluator comment: Noted. The sponsor has submitted an updated AU-RMP version number 
4.0.  

 

6.2. RECONCILIATION OF ROUND 1 RECOMMENDATIONS – DATED 27 FEBRUARY 2023 

The sponsor’s response after Succession 3 evaluation, dated 6 April 2023, can be found on 

TRIM D23-5289076 

docuBridge e004967 (0012-) - Response - 2023-04 Response to S31 Request, MS3 

The sponsor has provided and updated AU-RMP version 4.1 (dated 5 April 2023, DLP 31 May 
2022) with their response.  

Recommendation 12: The sponsor has submitted the updated RMP version 4.0 (dated 17 February 2023). 
This RMP has the same version number with a different date from version 4.0 (dated 13 January 2023). 
To avoid confusion, for future submissions, the sponsor should update the version number and date for 
each revision.  

Sponsor’s response: To avoid further confusion, the version number of the RMP has been updated along with 
the date for each new revision. 

RMP evaluator comment: It is noted the sponsor has submitted an updated AU-RMP version 4.1 (dated 
5 April 2023, DLP 31 May 2022) with this response. 

Recommendation 13: The findings from the Canadian Phase IV study are applicable to Australia and 
should be included in the AU-RMP as an additional pharmacovigilance activity. The sponsor should 
include planned submission dates of study reports. When available a revised RMP which considers the 
completed study outcomes should be submitted to the TGA for review. 

Sponsor’s response: The Canadian Phase IV study has been included in Section III.2 of the proposed RMP. The 

proposed study to determine the effectiveness and safety of combination mifepristone/misoprostol for 
medical abortion under 63 days gestation among 3,000 Canadian women (the MiMAC study) is currently 
ongoing and is estimated to be completed in Q1 2024 with the final study report currently planned to be 
available in Q4 2024. 

Once the study has been completed, the sponsor provides the assurance that the study reports together with 
a revised RMP (which considers the completed study outcome) will be submitted to the TGA. The submission 
is planned for Q4 2024 / Q1 2025.  

RMP evaluator comment: The sponsor has included information on the Canadian Phase IV study in 
Section III.2 of the AU-RMP, as requested. This additional pharmacovigilance activity should also be 
added to the tables in Section III.3 and V.3 as appropriate.  

It is acknowledged that the sponsor commits to submitting a revised RMP that considers completed study 
outcomes to the TGA when available. The sponsor should submit key findings from the study as an 
accompanying document. The full study report is only required upon TGA’s request.  
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Recommendation 14: Further changes to Section V.3 Summary (table) of risk minimisation measures of 
the AU-RMP, are required:  

• Identified risk ‘Cardiac disorders’ is missing and needs to be added 

• Potential risks ‘Incorrect determination of gestational age’ and ‘Potential for loss to follow-up’ 
are missing and need to be added 

Sponsor’s response: The Sponsor notes that the identified risk ‘cardiac disorders’ was added to the previously 

submitted version of the RMP. Section V.3 has been updated further to include the missing 

potential risk ‘incorrect determination of gestational age’. 

The Sponsor proposes to remove the potential risk ‘potential for loss to follow-up’. This will align with the 
current Canadian RMP and will bring the potential risks in line with other prescription products with a 
similar risk profile. 

The current Product Information and Consumer Medicines Information includes the requirement for 
prescribers to ensure that upon discharge from the treatment centre, all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely signs and symptoms she 
may experience and have direct access to the treatment centre by telephone or local access. Further to this 
they will receive precise instruction as to whom they should contact and where to go in the event of problems 
emerging. This will ensure that if a patient does not participate in a follow up visit, they possess the 
information they need about where to go for further advice or treatment. 

A copy of the updated annotated (with the recent changes highlighted with a blue comment) and clean RMP 
has been provided in Module 1.8. 

RMP evaluator comment: The table in Section V.3 Summary of risk minimization measures (from page 
38) in the AU-RMP does not include the missing potential risk ‘incorrect determination of gestational age’ 
as stated. This should be addressed by the sponsor. It is noted the sponsor has added information on 
‘incorrect determination of gestational age’ to Table 5 in Section VII.3.1.  

The sponsor’s proposal to remove the potential risk ‘Potential for loss to follow-up’ is acceptable from an 
RMP perspective, given:  

• this will align with the current Canadian RMP  

• there are no additional pharmacovigilance activities or additional risk minimisation measures 
proposed to specifically address potential loss to follow-up 

• the importance of follow-up examination 14 to 21 days after taking mifepristone to ensure 
termination is complete and that there are no complications is well described (as a “must”) in the 
PI/CMI black box warnings.  

However, it was noted the sponsor has also removed ‘Potential safety risks in vulnerable groups including 
women in regional and remote areas of Australia, who may be particularly at risk of being lost to follow-
up’. This should remain in the SOSC as there are additional considerations to this risk with regards to 
access to further advice or treatment if follow-up does not occur. It is noted that this safety concern is not 
discussed in the PSUR, which uses the Canadian RMP as the reference document. It is requested that the 
sponsor provide an assessment of this safety concern with the PSUR submission expected August 2023.  
This assessment may serve to support the removal of this safety concern (can be submitted as an RMP 
update).  

Recommendation 15: Changes to Table 11 in Section V.1 of the AU-RMP are required: 

• Remove ‘physician education’ as a routine risk minimisation measure as this is considered 
additional risk minimisation.  

• Potential risks ‘Potential for off-label use beyond the first trimester’ and ‘Potential safety risks in 
vulnerable groups including women in regional and remote areas of Australia, who may be 
particularly at risk of being lost to follow-up’ are missing and need to be added 

Sponsor’s response: The Sponsor has updated Table 11 in Section V.1 of the RMP to remove physician 
education as a routine risk minimisation measure and to include the following potential risks: 

• Potential for off-label use beyond the first trimester 

 

As proposed in Recommendation 14 above, the potential risk for loss to follow up is proposed to be removed. 

A copy of the updated annotated and clean RMP has been provided in Module 1.8. 
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RMP evaluator comment: As per comments above, the removal of the potential risks relating to loss to 
follow-up from the summary of safety concerns is acceptable.  

The Sponsor has updated Table 11 in Section V.1 of the AU-RMP to remove physician education as a 
routine risk minimisation measure as requested. However, ‘Potential for off-label use beyond the first 
trimester’ has not been added as a potential risk as stated.  

Recommendation 16: The Educational program material has been removed from the AU-RMP with the 
proposed removal of mandatory training program and certification for prescribers. However, it is noted 
that the sponsor will continue to provide access to prescriber training to support the education of 
prescribers. Physician education and Patient Information and Consent Agreement form are listed as 
additional risk minimisation measures in the AU-RMP and these materials should be appended to the AU-
RMP. Further, the sponsor should ensure prescribers (and dispensers) are made aware of the availability 
of MS-2 Step training materials and how to access these.   

Sponsor’s response: The sponsor confirms that prescribers and dispenses will continue to be made aware of 
the availability of the MS-2 Step training materials and how to access them. 

RMP evaluator comment: Noted. The Patient Information and Consent Agreement form is listed as an 
additional risk minimisation measure in the AU-RMP and the Educational program material will continue 
to be supplied - these materials should be appended to the AU-RMP.  

The TGA requires that copies of Australian educational materials to be provided in Annex 3 of the 
Australia Specific Annex. Materials should be provided with content and intended layout, including 
images and graphic presentations of information. For digital additional risk minimisation tools, provide 
content and images of the onscreen layout of the information, and/or the login details or access codes to 
enable the TGA to evaluate the safety content in the format in which it is provided to the end user. In the 
absence of an ASA, the same requirement applies to the Australian RMP.  

Additionally, the following revisions to V.2 Additional Risk Minimisation Measures are requested: 

• Under ‘Inclusion of Instruction Insert in Composite Pack Carton’ remove text relating to the 
mandatory training program and certification for prescribers: 

“These arrangements are set up and are accessible via the Sponsor’s secure healthcare 
professional website www.ms2step.com.au, or by calling the company directly. The Sponsor 
may change the restrictions on supply if in the future an effective control mechanism on 
prescriber access becomes possible via the PBS.” 

• Under ‘Prescriber Training’, specify availability via the website www.ms2step.com.au. 

Recommendation 17: In Section 3.6 of the training manual provided in Succession 2, the sponsor should 
make the minor editorial change of “administration” to “administered” 

Sponsor’s response: In accordance with the response to Question 1 above, the Sponsor is proposing to remove 
the Medical Education Program from the RMP and therefore the training manual will not be provided as an 
attachment. The Sponsor however provides an assurance that the minor editorial change will be made to the 
training manual that will be available for all healthcare practitioners that prescribe MS-2 Step via the 
existing online website (www.ms2step.com.au). 

RMP evaluator comment: As per the response above, the educational material will need to be provided 
as an attachment to the AU-RMP.  

Recommendation 18: The advice on 24-hour phone service is also provided in the Consumer Medicine 
Information (CMI). The sponsor should submit the updated CMI to ensure consistent information in the 
RMP, Product Information (PI), and CMI.  

Sponsor’s response: The Consumer Medicine Information (CMI) and Product Information (PI) have been 
updated to remove the reference to the 24-hour phone service. A copy of the revised annotated and clean 
CMI and PI have been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Reference to the 24-hour phone service has been removed from the CMI and 
PI as requested.  
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Recommendation 19: This is a recommendation for the TGA delegate/clinical evaluator. The requirement 
for prescriber certification is included in the approved PI. The sponsor has advised that it will remove this 
requirement and submit the updated PI following the completion of round 1 evaluation. From the RMP 
perspective, assessing prescriber competencies is more related to clinical practice than to product risk 
management. Therefore, the removal of prescriber certification from the RMP is acceptable. It is 
recommended that the delegate/clinical evaluator considers the proposed PI change from the clinical 
perspective, and whether advisory committee advice is needed.    

Sponsor’s response: The Sponsor notes that this recommendation is for the TGA delegate / clinical evaluator. 
However, as previously proposed, the sponsor has updated the PI and CMI to remove the 

prescriber certification and has provided a copy of the annotated and clean CMI and PI in Module 1.3.2 and 
1.3.1 respectively. 

RMP evaluator comment: Noted.  

Recommendation 20: This is a recommendation for the TGA delegate/clinical evaluator. The provision of 
24-hour phone service for patients is included in the approved PI. The sponsor has advised that it will 
remove this service and submit updated PI following the completion of round 1 evaluation. It is noted 
that the PI also advises that ‘patients must have the ability to access 24-hour emergency care’. This would 
ensure timely access to urgent medical attention and intervention. Therefore, the removal of 24-hour 
phone service is acceptable from the RMP perspective. It is recommended that the delegate/clinical 
evaluator considers the proposed PI change from the clinical perspective, in particular, whether and how 
much value the 24-hour phone service adds to patient safety outcomes.  

Sponsor’s response: As above, the Sponsor notes that this recommendation is for the TGA delegate / clinical 
evaluator. However, as previously proposed (and in accordance with the response to Question 19 above), the 
sponsor has updated the PI and CMI to remove the provision of the 24-hour phone service. A copy of the 
revised annotated and clean CMI and PI has been provided in Module 1.3.2 and 1.3.1 respectively. 

RMP evaluator comment: Noted.  
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APPENDIX 1 – LIST OF ACRONYMS 

AE   Adverse Event 

ACM   Advisory Committee on Medicines 

AU-RMP  Australian Risk Management Plan 

CMI   Consumer Medicine Information 

DLP   Data Lock Point 

EMA   European Medicines Agency 

EU   European Union 

FDA   Food and Drug Administration 

MHRA   Medicines & Healthcare Products Regulatory Agency 

PI   Product Information 

PMAB   Prescription Medicines Authorisation Branch 

RMP   Risk Management Plan 

SOSC   Summary of Safety Concerns 

TGA   Therapeutic Goods Administration 
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APPENDIX 2 – INFORMATION ON INTERNATIONAL LANDSCAPE 

On 17 February 2023, the MHRA provided the following information regarding 
prescriber/pharmacist certification requirements for mifespristone:  

There are no certification requirements in the SmPC [product information] or RMP for 
mifepristone/misoprostol for medical abortion for prescribers or dispensers.  Abortions in 
the UK fall under the jurisdiction of The Abortion Act 1967 (as amended) which regulates 
the provision of abortion services in. England, Wales and Scotland.  The Department of 
Health & Social Care (DHSC) issues guidance on procedures and legal requirements for 
abortion services under the act.   
 
In December 2018, the then Secretary of State for Health & Social Care approved that the 
act should be amended so the misoprostol tablets could be administered at a woman’s 
home in England after taking the mifepristone tablet in a clinic.  In March 2020, 
temporary approval of home use was granted for both components for some abortions (up 
to 9 weeks and 6 days) without the need to first attend a clinic to ensure continued access 
during the pandemic lockdown(s).  Scotland and Wales implemented temporary measures 
for early medical abortion, along the same lines as England, using the same powers under 
the Abortion Act 1967. This provision was made permanent in England and Wales in 2022 
and remains in place (but under review) in Scotland. 
 
Additionally, there are risk materials available 
(https://www.medicines.org.uk/emc/product/3380/rmms) for mifepristone/misoprostol 
in the form of: 
• Educational Material for healthcare professionals: 

o Medical and Service Delivery Guideline 
o Medical Guidelines for Providers of Emergency Care 

• Educational Material for patients - Patient card 
 

The US FDA’s Mifepristone REMS Program was modified on January 3, 2023 after a 
comprehensive review in 2021. Changes consisted of6: 

• Removing the requirement that mifepristone be dispensed only in certain health care 
settings, specifically clinics, medical offices, and hospitals (referred to as the “in-person 
dispensing requirement”) 

• Adding a requirement that pharmacies that dispense the drug be certified 

Under the current Mifepristone REMS Program7: 

• Mifepristone must be prescribed by a health care provider that meets certain 
qualifications and is certified under the Mifepristone REMS Program. 

• In order to become certified to prescribe mifepristone, health care providers must 
complete a Prescriber Agreement Form. 

 
6 Questions and Answers on Mifepristone for Medical Termination of Pregnancy Through Ten Weeks Gestation | 
FDA (accessed 22 Feb 2023) 
7 Information about Mifepristone for Medical Termination of Pregnancy Through Ten Weeks Gestation | FDA 
(accessed 22 Feb 2023) 
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• The Patient Agreement Form must be reviewed with and signed by the patient and the 
health care provider, and the risks of the mifepristone treatment regimen must be fully 
explained to the patient before mifepristone is prescribed. 

• The patient must be provided with a copy of the Patient Agreement Form and 
mifepristone Medication Guide (FDA-approved information for patients). 

• Mifepristone may only be dispensed by or under the supervision of a certified 
prescriber, or by a certified pharmacy on a prescription issued by a certified prescriber. 

• To become certified to dispense mifepristone, pharmacies must complete a Pharmacy 
Agreement Form. 

• Certified pharmacies must be able to ship mifepristone using a shipping service that 
provides tracking information. 

• Certified pharmacies must ensure mifepristone is dispensed to the patient in a timely 
manner. 
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PO Box 100  Woden ACT 2606  ABN 40 939 406 804 
Phone: 02 6232 8444  Fax: 02 6232 8605  Email: info@tga.gov.au  www.tga.gov.au 

The Managing Director 
MS Health Pty Ltd 
Suite 60, 278 Church Street, 
Richmond, VIC, 3121 

Submission No: PM-2022-05475-1-5 
Clinical file: 2013/012449 

RMP file: 2013/020378 
PI file: 2014/008932 

Coordination file: E22-638632 
Initial data: e004967 (0007) 

Attention: 
Senior Consultant, Regulatory, Quality & Compliance 

 (Agents on behalf of MS Health Pty Ltd) 

Dear Sir/Madam 

I refer to your submission dated 22 December 2022 regarding amendments to the Product 
Information document for MS-2 Step composite pack containing mifepristone and 
misoprostol. 

In accordance with Section 9D(3) of the Therapeutic Goods Act 1989, the variations to the 
register for  

• 210574 - MS-2 Step composite pack [MIFEPRISTONE LINEPHARMA 200 MG TABLET
mifepristone 200 mg tablet blister; GyMiso misoprostol 200 microgram tablet blister]

as described in your email of 28 June 2023 are approved.  This approval is based on the 
evaluation of the information and data provided with the original letter of application and 
with any subsequent correspondence and submissions relating to the application. 

The current Product Information for the product(s) is deemed to be approved under 
subsection 25AA(2) of the Act. The text of the approved product information varied as 
set out in the version at Attachment 1 is approved under subsection 25AA(4) of the 
Act.  The ‘Date of revision’ included in the Product Information is to be the date of this 
letter. 

For the product(s) approved in this submission, the: 
• Product Information (PI) document approved by the TGA must be lodged with the TGA

within 2 weeks of the date of approval of the variation, and
• related Consumer Medicine Information (CMI) document (if a revision is required to

align with the approved PI) must be lodged with the TGA within 2 weeks of the date of
approval of the variation.

The documents must be lodged in the TGA eBusiness Services system (eBS) - information on 
how to lodge these documents is available at  www.ebs.tga.gov.au 
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Note that documents lodged must be in text PDF format – please be aware that scanned PDF 
documents will not be accepted by the system. 
 
You are reminded that there is a continuing obligation to ensure that at all times the patient 
information document (Consumer Medicine Information - CMI) complies with the statutory 
requirements.  If the related Consumer Medicine Information (CMI) document needs to be 
changed as a consequence of the change to the approved PI, it must be lodged with the TGA 
within 2 weeks of the date of the changed PI.  In the case of changes relating to the safety or 
safe use of the product, more rapid change of the CMI may be warranted. 
 
 
New condition(s) of registration 

Pursuant to subsection 28(3) of the Therapeutic Goods Act 1989, I am notifying you of my 
decision to impose the following new condition(s) of registration to MS-2 Step composite pack 
(AUST R 210574) containing mifepristone 200 mg tablet and misoprostol 200 microgram 
tablet: 
 

The MS-2 STEP Australian Risk Management Plan (AU-RMP) (version 4.2, dated 9 
May 2023, data lock point 31 May 2022), included with submission PM-2022-05475-
1-5, to be revised to the satisfaction of the TGA, and any subsequent revisions, as 
agreed with the TGA will be implemented in Australia. 

An obligatory component of risk management plans is routine pharmacovigilance. 
Routine pharmacovigilance includes the submission of periodic safety update reports 
(PSURs).  

Reports are to be provided in line with the current published list of EU reference 
dates no less frequently than annually until the period covered by such reports is 
not less than three years from the date of this approval letter.  

The reports are to at least meet the requirements for PSURs as described in the 
European Medicines Agency’s Guideline on good pharmacovigilance practices (GVP) 
Module VII-periodic safety update report (Rev 1), Part VII.B Structures and processes. 
Note that submission of a PSUR does not constitute an application to vary the 
registration. Each report must have been prepared within ninety calendar days of the 
data lock point for that report. 

 
Request for reconsideration of an initial decision 
 
This decision is a reviewable initial decision under section 60 of the Act.  Under section 60, a 
person whose interests are affected by a ‘reviewable’ initial decision, can seek 
reconsideration of the initial decision. 

As this document constitutes written notice of the making of an initial decision being given by 
the Secretary, a request for reconsideration of this initial decision must be given to the 
Minister in writing within 90 (calendar) days after the initial decision notice is given and be 
accompanied by any information that you wish to have considered by the Minister.  A request 
for reconsideration given to the Minister outside the statutory 90 day reconsideration period 
cannot be accepted. 
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The Minister may either personally undertake a request for reconsideration of an initial 
decision or delegate this function to an officer of the Department with the appropriate 
delegation. 
 
Under section 60(3A) of the Act, the Minister (or the Minister’s delegate) is not able to 
consider any information provided after the making of a request for reconsideration of an 
initial decision unless the information is provided in response to a request from the Minister 
(or the Minister’s delegate), or it is information that indicates that the quality, safety or 
efficacy of the relevant therapeutic goods is unacceptable. 

Guidelines for requesting reconsideration of an initial decision 
 
Prior to requesting reconsideration of an initial decision, persons affected by an initial 
decision are advised to refer to the TGA website <https://www.tga.gov.au/reconsideration-
reviewable-initial-decisions> for specific information and detailed guidance for making a 
request for reconsideration. A request for reconsideration should then be made in writing, 
signed and dated by the person requesting reconsideration and should include the following: 

• a copy of the initial decision notification letter, i.e. this letter (or other evidence of 
notification); 

• identify, and describe with as much specificity as possible, which component(s) of the 
initial decision should be reconsidered and set out the reasons why reconsideration is 
requested; 

• any information/documentation in support of the request, clearly labelled to 
correspond with (any or each of) the reasons why reconsideration is requested; and 

• an email address nominated for the purposes of receiving correspondence in relation to 
the request for reconsideration. 

All requests for reconsideration should be given to the Minister by email: 

Email:  ‘decision.review@health.gov.au’ 

Subject: “<insert name of person/company making request> - Request for 
Reconsideration Under Section 60 of the Therapeutic Goods Act 1989” 
 

Requests for reconsideration that include material which cannot be attached to a single email, 
may be submitted under multiple, sequentially numbered emails (e.g. “… - Email 1 of 3”, “… - 
Email 2 of 3” etc).  All sequentially numbered emails must be given to the Minister on the 
same date. 

Under section 60 of the Act, the decision upon reconsideration by the Minister (or the 
Minister’s delegate) must be to either ‘confirm’, ‘revoke’ or ‘revoke and substitute’ the initial 
decision.  The Minister (or the Minister’s delegate) must give notice in writing of the outcome 
of the decision upon reconsideration to the person whose interests are affected, within 60 
(calendar) days after making a request for reconsideration. If the Minister (or the Minister’s 
delegate) fails to give such notice within 60 days, the Minister (or the Minister’s delegate) is 
deemed to have confirmed the initial decision. 
 
Subject to the Administrative Appeals Tribunal Act 1975 (AAT Act), if you are dissatisfied with 
the decision upon reconsideration by the Minister (or the Minister’s delegate), you can apply 
to the Administrative Appeals Tribunal (AAT) for a review of that decision upon 
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reconsideration. 
 
NOTE:  This initial decision remains in effect unless and until it is revoked or revoked and 
substituted by the Minister (or the Minister’s delegate) as a result of a request for 
reconsideration under section 60 of the Act OR is set aside, varied or remitted by the AAT or 
is otherwise overturned or stayed. 
 
Yours faithfully, 
 
Electronically signed and authorised by 

 
Delegate of the Secretary 
Clinical Evaluators Team Section 
Prescription Medicines Authorisation Branch 

Email: @health.gov.au  
 
28 June 2023 
 
 
Attachment: 
1. Approved Product Information  
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AUSTRALIAN PRODUCT INFORMATION 
MS-2-STEP

(Mifepristone and Misoprostol) 
Tablets 

It is very important that all patients receiving these medications are followed up by a healthcare 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even 
if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
carefully. 

This document refers to the use of MS-2 Step, which consists of Mifepristone Linepharma 200 
mg tablet and GyMiso® misoprostol 200 microgram tablets in combination.  These medicines 
are indicated in females of childbearing age for the medical termination of an intrauterine 
pregnancy, up to 63 days of gestation.  The Mifepristone Linepharma 200 mg tablet component 
of this therapy is also used to treat another condition.  For information about the treatment of 
the other condition, refer to the full Product Information for Mifepristone Linepharma 200 mg 
tablet individual product (AUST R 175671). 

1 NAME OF THE MEDICINE 

Mifepristone and Misoprostol 

2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

MS-2 Step is a composite pack containing:  

Mifepristone Linepharma 

Each tablet contains 200 mg of mifepristone.   

For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 

GyMiso® 

Each tablet contains 200 micrograms of misoprostol as a 1% dispersion of misoprostol-
hypromellose. Misoprostol is a clear, colourless or yellowish oily liquid.    

For the full list of excipients, see Section 6.1 LIST OF EXCIPIENTS. 

3 PHARMACEUTICAL FORM 
Mifepristone Linepharma 
White to off-white, round biconvex tablets, diameter 11 mm, with “MF” debossed on one side 
of the tablet.  
GyMiso® 
White, flat round tablet with “ML” debossed on one side and “200” on the other side. 
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4 CLINICAL PARTICULARS 

4.1 THERAPEUTIC INDICATIONS 
MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation. 
It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed 
by ultrasound.  In the event that an ultrasound is not possible, extra caution should be exercised.   
Ultrasound is also useful to exclude ectopic pregnancy 

4.2 DOSE AND METHOD OF ADMINSTRATION 
MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of 
gestation. 
The method of administration is as follows:  
Mifepristone:  200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 
hours later by the administration of GyMiso®. 
GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 200 micrograms) 
buccally, i.e: kept between the cheek and the gum for 30 minutes before any fragments being 
swallowed with water. 
When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return 
to the treating healthcare practitioner for assessment and discussion of treatment options, which 
may include pregnancy termination by surgery.   
No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic 
insufficiency when administered at the recommended doses. 
There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol.  MS-2 Step should be taken 2 hours before or 2 hours after a meal. 
Refer also to 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE. 
MS-2 Step should only be prescribed by healthcare practitioners with the appropriate 
qualifications and training.  Ectopic pregnancy should be excluded, an intrauterine device (IUD) 
(if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplete abortion or bleeding. 

4.3 CONTRAINDICATIONS 
MS-2 Step should not be prescribed in the following situations:  

• Lack of access to emergency medical care in the 14 days following start of the 
treatment (i.e. administration of mifepristone);  

• Suspected or confirmed ectopic pregnancy; 
• Asthma uncontrolled by therapy; 
• Intrauterine device (IUD) in place; 
• Uncertainty about gestational age; 
• Chronic adrenal failure; 
• Concurrent long term corticosteroid therapy; 
• Suspected or known haemorrhagic disorders or treatment with anti-coagulants; 
• Hypersensitivity to mifepristone, misoprostol (or any prostaglandin), or any of the 

excipients used in MS-2 Step;  
• Pregnancy not confirmed by an ultrasound or biological test such as urine or serum 

HCG; 
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4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE 
The prescriber must ensure that consent and treatment of the patient is in accordance with the 
appropriate state or territory legislation.  
If applicable, medical practitioner’s advice should be sought in the event that further 
management of patients with medical comorbidities or adverse events is required. 
Take special care in case of suspected acute adrenal failure. In case of suspected acute adrenal 
failure, dexamethasone administration is recommended (please refer to the dexamethasone 
Product Information). 
Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 
to 4 days following intake of mifepristone.  Therapy should be adjusted.  
Rare serious cardiovascular accidents have been reported following administration of 
prostaglandins including misoprostol.  For this reason women with risk factors for cardiovascular 
disease or established cardiovascular disease should be treated with caution.  
Although no epileptic seizures have been reported with misoprostol, some have been reported 
with prostaglandins and other prostaglandin analogues, and therefore this possibility should be 
borne in mind in patients with a history of epilepsy. 
Bronchospasm may occur with some prostaglandins and prostaglandin analogues.  The 
possibility should be borne in mind in patients with a history of asthma. 
Severe cutaneous adverse reactions, including toxic epidermal necrolysis and acute 
generalised exanthematous pustulosis, have been reported in association with mifepristone 
(see Section 4.8 ADVERSE EVENTS (UNDESIRABLE EFFECTS)). In patients who 
experience severe cutaneous adverse reactions, treatment with mifepristone should be 
immediately discontinued. Re-treatment with mifepristone is not recommended.  
Cases of skin rash following misoprostol administration were reported by patients in clinical 
trials. Angioedema of the face, lips, tongue, and/or larynx, including cases of anaphylaxis 
have been reported in post-market surveillance with the use of mifepristone and misoprostol, 
including angioedema occurring within an hour of misoprostol intake. Angioedema associated 
with upper airway swelling may be life threatening. If the tongue, hypopharynx, or larynx has 
been involved, appropriate therapy and/or measures necessary to ensure a patent airway 
should be promptly provided. 
No data is available in patients with inherited porphyria. 
In the case of a pregnancy occurring with an intra-uterine device in situ, this device must be 
removed before administration of Mifepristone Linepharma. 

• Populations not studied: 

In the absence of specific studies, MS-2 Step is not recommended in patients with: 
o Cardiovascular disease 
o Hypertensive disease 
o Hepatic disease 
o Respiratory disease 
o Renal disease 
o Diabetes 
o Severe anaemia 
o Malnutrition 
o Heavy smokers 

Women who are older than 35 years and who also smoke 15+ cigarettes per day should be 
treated with caution because such patients were generally excluded from clinical trials of 
mifepristone. 

• Specific precautions relating to medical termination of an intra-uterine pregnancy: 
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o Ectopic pregnancy 
Ectopic pregnancy should be excluded and gestation confirmed prior to medical abortion. 

o Rhesus alloimmunisation 
The need for rhesus determination and prevention of rhesus alloimmunisation should be 
assessed in line with the current clinical guidelines for induced abortions. 

o Explanation of requirements for the method 
This method requires the involvement of the woman who should be informed of the 
requirements of the medical method, which involves: 

▪ The necessity to take both Mifepristone Linepharma and GyMiso® in sequence 
according to instructions  

▪ The need for follow-up within 14 to 21 days after intake of Mifepristone Linepharma 
in order to confirm that the abortion is complete 

▪ The non-negligible risk of failure (see Section 5.1 PHARMACODYNAMIC 
PROPERTIES - Clinical Trials) of the medical method which may require 
termination by another method 

▪ On discharge from the treatment centre all women should be provided with 
appropriate medications as necessary and be fully counselled regarding the likely 
signs and symptoms she may experience and have direct access to the treatment 
centre by telephone or local access 

The expulsion may take place before GyMiso® administration (in about 3% of cases).  This 
does not preclude the need for follow-up to confirm complete expulsion. 
The following risks related to the medical method must be taken into account and explained to 
the woman: 

o Failures 
The non-negligible risk of failure (including continuing pregnancy and incomplete abortion), 
which occurs in up to 7% of cases prior to 63 days gestation, makes follow up mandatory in 
order to check that the expulsion is completed.  Up to 63 days about 1% women will have 
continuing pregnancies, the rest needing curettage for other reasons. 
Exposure of the fetus to misoprostol or mifepristone increases the risk of developing Moebius 
syndrome and/or an amniotic band syndrome and/or central nervous system anomalies (see 
Section 4.6 FERTILITY, PREGNANCY AND LACTATION - Use in Pregnancy). A second 
termination of pregnancy procedure shall be considered. In case of continuation of the 
pregnancy close monitoring by ultrasound scan must be performed in specialised centres. 
In cases of non-complete expulsion, a surgical intervention may be necessary.  
 

o Bleeding 
The patient must be informed of the occurrence of prolonged vaginal bleeding (an average of 
10 to 16 days after Mifepristone Linepharma and GyMiso® intake) which may be heavy.  
Bleeding occurs in almost all cases and is not in any way proof of complete expulsion.  
Persistent bleeding can be the consequence of incomplete expulsion.  Bleeding can be large 
enough to necessitate a blood transfusion, in up to 0.2 % of cases up to 63 days gestation 
and to lead to a significant decrease in haemoglobin levels.  
The patient should be informed not to travel far away from the prescribing centre as long as 
complete expulsion has not been recorded.  She will receive precise instructions as to whom 
she should contact and where to go, in the event of any problems emerging, particularly in the 
case of very heavy vaginal bleeding.  
As per the Royal College of Obstetricians and Gynaecologists guideline, (The Care of Women 
Requesting Induced Abortion, November 2011), the following is recommended: 
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“Following abortion, women should be provided with verbal and written information 
about:  
• symptoms they may experience, emphasising those which would necessitate an 
urgent medical consultation  
• symptoms suggestive of continuing pregnancy. 
Independent providers of abortion services should have arrangements in place for 
referring women to a public hospital emergency department for assessment and 
admission. ” 
“On discharge, all women should be given a letter providing sufficient information about 
the procedure to allow another practitioner elsewhere to manage any complications”. 

Follow-up must take place within a period of 14 to 21 days after administration of Mifepristone 
Linepharma to verify by the appropriate means (clinical examination, ultrasound scan, or beta-
hCG measurement) that expulsion has been completed and that vaginal bleeding has 
stopped.  In case of persistent bleeding (even light) beyond this follow-up, the disappearance 
of bleeding should be checked within a few days.  
If an ongoing pregnancy is suspected, a further ultrasound scan may be required to evaluate 
its viability.  
Persistence of vaginal bleeding at this point could signify incomplete abortion, or an unnoticed 
extra-uterine pregnancy, and appropriate treatment should be considered.  In the event of an 
ongoing pregnancy diagnosed after follow-up, termination by another method will be offered to 
the woman.  
Since heavy bleeding requiring haemostatic curettage occurs in up to 5 % of cases during the 
medical method of pregnancy termination, special care should be given to patients with 
haemostatic disorders with hypocoagulability, or with anaemia.  The decision to use the 
medical or the surgical method should be decided with specialised consultants according to 
the type of haemostatic disorder and the level of anaemia. 

o Infection  
As with other types of abortion, cases of serious bacterial infection, including very rare cases 
of fatal septic shock, have been reported following the use of mifepristone and misoprostol.  
No causal relationship between these events and the use of mifepristone and misoprostol has 
been established.  Treating healthcare practitioners evaluating a patient who is undergoing a 
medical abortion should be alert to the possibility of this rare event and immediately seek a 
medical practitioner’s (doctors) advice.  In particular, a sustained fever of 38ºC or higher, 
severe abdominal pain, or pelvic tenderness in the days after a medical abortion may be an 
indication of infection. 
A high index of suspicion is needed to rule out sepsis (from e.g. Clostridium sordellii or other 
species e.g. Streptococcus) if a patient reports abdominal pain or discomfort or general 
malaise (including weakness, nausea, vomiting or diarrhoea) more than 24 hours after taking 
misoprostol.  However, the symptoms of Clostridium sordellii infection are sometimes not the 
usual symptoms of sepsis and very rarely, deaths have been reported in patients who 
presented without fever, with or without abdominal pain, but with leukocytosis with a marked 
left shift, tachycardia, haemo-concentration, and general malaise.  Therefore, the possibility of 
sepsis should be considered in all women who are undergoing medical termination and who 
present with nausea, vomiting, or diarrhoea and weakness with or without abdominal pain.  
These symptoms, even without a fever, may indicate Clostridium sordellii infection.  Strong 
consideration should be given to obtaining a complete blood count in these patients.  
Significant leukocytosis with a marked left shift and haemo-concentration may be indicative of 
sepsis.  Doctors should consider immediately initiating treatment with antibiotics that includes 
coverage of anaerobic bacteria such as Clostridium sordellii.  Most of the reported deaths 
occurred in women who used vaginally administered misoprostol however deaths following 
other forms of administration have been reported.  No causal relationship between 
mifepristone and misoprostol use and an increased risk of infection or death has been 
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established.  Clostridium sordellii and other infections such as Streptococcus and other 
bacteria have also been reported very rarely following childbirth (vaginal delivery and 
caesarian section), and in other gynaecologic and non-gynaecologic conditions.  Reviews 
have estimated overall serious infection rates after medical abortion at less than 1%. 

Use in the elderly 
There is no relevant use of MS-2 Step in the elderly population in the indication. 

Paediatric use 
Limited data are available for use of MS-2 Step in women under 18 years of age.   
There is no relevant use of MS-2 Step in the prepubertal paediatric population in the 
indication. Administration to adolescents less than 18 years of age should be undertaken with 
caution. 

Effects on laboratory tests 
There are no known effects of mifepristone or misoprostol on laboratory tests.  

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF 
INTERACTIONS 

Mifepristone Linepharma 
No interaction studies have been performed.  
On the basis of mifepristone’s metabolism by CYP3A4, it is possible that ketoconazole, 
itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing serum 
levels of mifepristone).  Furthermore, rifampicin, dexamethasone, St. John's Wort and certain 
anticonvulsants (phenytoin, phenobarbital (phenobarbitone), carbamazepine) may induce 
mifepristone metabolism (lowering serum levels of mifepristone).  
Based on in vitro information showing that mifepristone acts as a mechanism-based inhibitor 
of CYP3A4, co-administration of mifepristone may lead to an increase in serum levels of 
drugs that are CYP3A4 substrates.  Due to the irreversible nature of the CYP binding and the 
slow elimination of mifepristone from the body, such interaction may be observed for a 
prolonged period after its administration.  Therefore, caution should be exercised when 
mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia. 
GyMiso® 
Misoprostol has no known drug interactions.  No induction of the hepatic cytochrome P-450 
enzyme system has been observed. The serum protein binding of misoprostol acid was not 
affected by indometacin, ranitidine, digoxin, phenylbutazone, warfarin, diazepam, methyldopa, 
propranolol, triamterene, cimetidine, paracetamol, ibuprofen, chlorpropamide and 
hydrochlorothiazide.  With salicylic acid (300 µg/mL), the protein binding of misoprostol was 
lowered from 84 to 52% which is not considered clinically significant since the binding of 
misoprostol acid is not extensive and its elimination half-life is very short. 
In laboratory studies, misoprostol has no significant effect on the cytochrome P450 linked 
hepatic mixed function oxidase system, and therefore should not affect the metabolism of 
theophylline, warfarin, benzodiazepines or other drugs normally metabolised by this system.  
No drug interactions have been attributed to misoprostol in extensive clinical trials.  As such, 
other drugs would be unlikely to interfere with misoprostol’s metabolism in either normal or 
hepatically-impaired patients. 
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4.6 FERTILITY, PREGNANCY AND LACTATION  

Effects on fertility 
During clinical trials, pregnancies occurred between embryo expulsion and the resumption of 
menses.   
Mifepristone Linepharma 
Mifepristone inhibited oestrus cycling in rats at oral doses of 0.3-1 mg/kg/day (less that the 
clinical dose adjusted for body surface area) in a 3-week study.  This was reversed over the 
following 2-3 weeks and no subsequent effects on reproductive performance were found. 
GyMiso® 
In fertility studies in rats in which treated females were mated with treated males, increased 
pre-implantation losses were observed with misoprostol at oral doses greater than 
1 mg/kg/day (11 times the recommended human dose, on a mg/m2 basis).  Post-implantation 
loss was also increased at 10 mg/kg/day (114 times the recommended human dose, on a 
mg/m2 basis). 

Use in pregnancy  
Mifepristone Linepharma 
In animals, the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule.  
Fetal skull/brain malformations, presumed to be related to treatment, have been observed in 
rabbits and monkeys, but not mice or rats, treated with sub-abortive doses of mifepristone.  
These most likely occurred secondary to mifepristone’s effect on the uterus due to 
antagonism of progesterone. 
Delayed development of the righting reflex and slight inhibition of locomotor development 
were observed in rats when administered mifepristone at the high-dose level (1 mg/kg/day) 
from day 15 of gestation to the end of the lactation period (postnatal day 21). 
A review of births from 105 pregnancies exposed during first trimester of pregnancy to 
mifepristone alone (46 cases) or to both mifepristone and misoprostol (59 cases) has recently 
been published.  There were 94 live births (90.4%) and 10 (9.6%) miscarriages (including one 
with major malformation).  Elective termination of pregnancy was performed after the 
subsequent diagnosis of trisomy 21 in one case.  The overall rate of major congenital 
malformations was 4.2% (95% CI: 1.2 – 10.4%), with two cases among 38 patients exposed 
to mifepristone alone and two cases among 57 patients exposed to both mifepristone and 
misoprostol.  In conclusion, this unique prospective study found that the rate of major 
malformations after exposure to mifepristone during the first trimester of pregnancy is only 
slightly higher than the expected 2 – 3% rate in the general population.  Nevertheless, data in 
humans are still too limited to determine whether the molecule is a human teratogen.  
GyMiso® 
Use of misoprostol has been associated with birth defects.  In a few cases where misoprostol 
was self-administered (orally or vaginally) in order to induce an abortion, the following 
deleterious effects of misoprostol have been suggested: malformations of limbs, of fetal 
movements and of cranial nerves (hypomimia, abnormalities in suckling, deglutition, and eye 
movements).  To date, a risk of malformation cannot be excluded. 
Reproductive toxicity studies in animals showed embryotoxicity (increased resorptions) with 
oral doses of 1 mg/kg/day in rabbits, 10 mg/kg/day in rats, and 20 mg/kg in mice when 
treatment occurred during the period of organogenesis.  An increased incidence of skeletal 
abnormalities was observed with an oral dose of 1 mg/kg/day in rabbits (possibly due to 
maternal toxicity) while an increased incidence of cleft palate was seen at a single oral dose 
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of 30 mg/kg in mice (28 and 170 times the recommended human dose, on a mg/m2 body 
surface area basis, respectively). 
Failure of pregnancy termination (continuing pregnancy)  
Use in pregnancy has been associated with an increased risk of birth defects/malformations 
for ongoing pregnancies exposed to mifepristone and misoprostol or misoprostol alone, 
compared to control group.  In particular, prenatal exposure to misoprostol has been 
associated with Moebius syndrome (congenital facial paralysis leading to hypomimia, troubles 
of sucking and deglutition and eye movements, with or without limb defects) and with amniotic 
band syndrome (limb deformities/ amputations, especially clubfoot, acheiria, oligodactyly, cleft 
palate inter alia), and central nervous system anomalies (cerebral and cranial anomalies such 
as anencephaly, hydrocephaly, cerebellar hypoplasia, neural tube defects).  
Women considering medical termination of pregnancy should be precisely counselled on the 
risks to their fetus if an abortion failure occurs and a second termination of pregnancy 
procedure is not desirable. 
MS-2 Step 

As a consequence of the above information on mifepristone and misoprostol: 

• Women should be informed that due to the risk of failure of the medical method of 
pregnancy termination and to the unknown risk to the fetus, follow-up is very 
important (see Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR 
USE). 

• Should a failure of the medical method be diagnosed at follow-up (viable ongoing 
pregnancy), and should the patient still agree, pregnancy termination should be 
completed by another method. 

Should the patient wish to continue with her pregnancy, she should be appropriately 
counselled as to the risk of birth defects.  In that event of continuation of the pregnancy, 
careful ultra-sonographic monitoring of the pregnancy should be carried out. 
To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is recommended 
that conception be avoided during the next menstrual cycle.  Reliable contraceptive 
precautions should therefore commence as early as possible after administration of MS-2 
Step. 

Use in lactation 
Mifepristone is a lipophilic compound and may theoretically be excreted in the mother's breast 
milk.  However, limited data are available.  Misoprostol is rapidly metabolised in the mother to 
misoprostol acid, which is biologically active and is excreted in breast milk.  This could cause 
undesirable effects such as diarrhoea in breast feeding infants. MS-2 Step use should be 
avoided during breast-feeding.   

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES 
The effects of this medicine on a person's ability to drive and use machines were not 
assessed as part of its registration. 

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS) 
The most frequent undesirable effects which are observed during treatment with MS-2 Step are 
the following: 
• Gastrointestinal disorders: nausea (transient and mild), vomiting, diarrhoea, abdominal 

pain. 
• Reproductive system disorders: very frequent uterine contractions observed in the hours 

following the intake of the misoprostol component of the MS-2 Step pack; vaginal 
bleeding, sometimes heavy and prolonged (see Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE). 
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• General disorders: headache, dizziness, and chills and fever.  (Because castor oil is an 
excipient of the misoprostol component of the MS-2 Step pack, digestive symptoms 
(nausea, vomiting, abdominal pain) can be observed). 

 
The adverse events reported with mifepristone and a prostaglandin analogue such as GyMiso®, 
classified according to frequency and system organ class, are summarised as shown in Table 
1. 
 
Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

Infections and 
infestations 

    Infection Toxic shock 
syndrome 

 

Neoplasms benign, 
malignant and 
unspecified 

      Elevated alpha-
foeto protein  
Elevated 
carcinoembryonic 
antigen  

 

Blood and 
lymphatic system 
disorders 

      Thrombotic 
thrombocytopenic 
purpura 
Thrombocytopenia  
Induced systemic 
lupus 
erythematosus 

 

Psychiatric 
disorders 

      Mania  

Nervous system 
disorders 

Headache 
Dizziness 

    Epilepsy  
Neurogenic 
tinnitus 

 

Eye disorders       Ophthalmoplegia  
Cardiac disorders       Myocardial 

infarction  
Induced Adam-
Stokes syndrome 
Arrhythmia 

 

Vascular disorders     Hot flush 
Hypotension 
(0.25%) 

Superficial 
thrombophlebitis 
 

 

Respiratory, 
thoracic and 
mediastinal 
disorders 

      Bronchospasm   
Induced bronchial 
asthma 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

Gastrointestinal 
disorders 

Nausea 
Vomiting 
Diarrhoea   
Gastric 
discomfort  
Abdominal 
pain 

Cramping, 
light or 
moderate 

  Gastric bleeding 
Necrotising 
pancreatitis 

 

Hepatobiliary 
disorders 

      Abnormal liver 
function tests 
Hepatic failure 
Hepatorenal failure 

 

Skin and 
subcutaneous 
tissue disorders 

    Skin rash / 
pruritus 

Urticarial reaction  
Toxic epidermal 
necrolysis  
Erythema 
nodosum 
Angioedema* 
 

Acute 
generalized 
exanthematous 
pustulosis  
 

Musculoskeletal 
and connective 
tissue disorders 

      Limb spasm  

Renal and urinary 
disorders 

      Renal failure  

Pregnancy, 
puerperium and 
perinatal conditions 

Uterine 
contractions 
or cramping 
(10 to 45%) 
in the hours 
following 
prostaglandin 
intake. 

Heavy 
bleeding 
occurs in 
about 5% of 
the cases and 
may require 
haemostatic 
curettage in 
up to 1.4% of 
the cases. 
Fetal 
malformations 

  Hydatiform mole  
Ectopic pregnancy  
Amniotic band 
syndrome  
Gestational 
trophoblastic tumor  
Uteroplacental 
apoplexy 

 

Reproductive 
system and breast 
disorders 

Vaginal 
bleeding 
Uterine 
spasm 

Prolonged 
post-abortion 
bleeding 
Spotting 
Severe 
haemorrhage 
Endometritis 
Breast 
tenderness 
Heavy 
bleeding 

Haemorrhagic 
shock    
Salpingitis 

Bilateral adnexal 
mass 
Intrauterine 
adhesion   
Ovarian cyst 
rupture  
Breast abscess 
Haematosalpynx  
Uterine rupture 
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Table 1: Adverse Events for the Combined Use of Mifepristone and Misoprostol  

MedDRA Adverse events (frequency) 
System Organ Class Very 

common 
> 1/10 

Common  
> 1/100 to 
< 1/10 

Uncommon 
> 1/1000 to 
< 1/100 

Rare 
> 1/10000 to < 
1/1000 and very 
rare 
(< 1/10000)* 

Unknown 
frequency 

General disorders 
and administration 
site conditions 

Fatigue 
Chill / fever 

Fainting    Anaphylaxis 
Periorbital edema 
Vagal symptoms 

 

*Including occasional case reports 

• Post-marketing experience indicates that death can occur as a result of medical 
termination of pregnancy (although this is a very rare outcome, <1 in 100,000).  The 
reported deaths were due to sepsis (fatal toxic shock syndrome) associated with 
Clostridium sordellii, which also occurs in association with childbirth and spontaneous 
termination.  The symptoms of Clostridium sordellii infection are sometimes not the 
usual symptoms of sepsis.  Therefore, the possibility of sepsis should be considered in 
all women who are undergoing medical termination and who present with nausea, 
vomiting, or diarrhoea and weakness, with or without abdominal pain.   These 
symptoms, even without a fever, may indicate Clostridium sordellii infection.  Strong 
consideration should be given to obtaining a complete blood count in these patients.  
Significant leukocytosis with a marked left shift and haemo-concentration may be 
indicative of sepsis.  Doctors should consider immediately initiating treatment with 
antibiotics that includes coverage of anaerobic bacteria such as Clostridium sordellii.  
Refer to Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE.   
 

• Bleeding is an almost constant part of the procedure, whatever the prostaglandin 
analogue used, and at any pregnancy term, although it is usually more abundant when 
pregnancy age increases.  It can occur after mifepristone alone.  When heavy, it 
usually reflects incomplete abortion and is observed in approximately 3 to 12% of 
cases, depending on the pregnancy age and the prostaglandin analogue used, and 
needs specific treatment.  It can necessitate a blood transfusion in up to 0.2% of 
cases.  It can be prolonged for several days after prostaglandin analogue 
administration and sometimes leads to a decrease in haemoglobin levels.  This 
potentially severe complication justifies that after intake (i) follow-up takes place 
approximately 14 to 21 days after Mifepristone Linepharma administration to ensure 
that expulsion is complete with no persisting bleeding and (ii) until follow-up has taken 
place, the woman remains close to a facility where she can be treated at any moment 
in case of severe or prolonged bleeding.  Refer to Section 4.4 SPECIAL WARNINGS 
AND PRECAUTIONS FOR USE. 

The issue of the outcome of persisting pregnancy in the case of failure of the medical method 
remains incompletely solved; a risk of malformation attributable to mifepristone or to 
prostaglandin analogues such as misoprostol cannot be excluded, and women should be 
adequately counselled in such a situation.  Another fact to take into consideration is the 
possibility of a pregnancy persisting in the form of an ectopic pregnancy, since evidence 
suggests that the method does not appear able to terminate an ectopic pregnancy. 

Reporting suspected adverse effects 
Reporting suspected adverse reactions after registration of the medicinal product is important. 
It allows continued monitoring of the benefit-risk balance of the medicinal product. Healthcare 
professionals are asked to report any suspected adverse reactions 
at www.tga.gov.au/reporting-problems and to MS Health at 1300 515 883. 
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4.9 OVERDOSE 
Mifepristone Linepharma 
No case of overdose has been reported.  
In the event of massive ingestion signs of adrenal failure might occur. Signs of acute intoxication 
may require specialist treatment including the administration of dexamethasone. 
GyMiso® 
The toxic dose of misoprostol in humans has not been determined.  Cumulative total daily doses 
of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 
Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea, 
abdominal pain, diarrhoea, fever, palpitations, hypotension or bradycardia.  Hypertension and 
tachycardia have also been reported following overdoses.  Overdose in pregnancy has resulted 
in uterine contractions with fetal death.  
There is no specific antidote.  Treatment should be symptomatic and supportive.  Consider 
administration of activated charcoal in the event of a potentially toxic ingestion.  Activated 
charcoal may reduce absorption of misoprostol if given within one or two hours after ingestion.  
In patients who are not fully conscious or have impaired gag reflex, consideration should be 
given to administering activated charcoal via a nasogastric tube, once the airway is protected. 
For information on the management of overdose, contact the Poisons Information Centre on 
131126 (Australia). 

5 PHARMACOLOGICAL PROPERTIES 

5.1 PHARMACODYNAMIC PROPERTIES 

Mechanism of Action  
Mifepristone Linepharma 
Pharmacotherapeutic group: Other Sex Hormone and Modulator of the Reproductive function/ 
Antiprogestogen.  ATC code: GO3XB01 
Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors.  
Mifepristone binds to human progesterone receptors with nanomolar affinity. In animals, oral 
administration was shown to inhibit the action of endogenous or exogenous progesterone in 
multiple species (rat, mouse, rabbit, dog and monkey). This action is manifested in the form of 
pregnancy termination.  
In women at doses of greater than or equal to 1 mg/kg, mifepristone antagonises the 
endometrial and myometrial effects of progesterone. During pregnancy it sensitises the 
myometrium to the contraction inducing action of prostaglandins. While clinical data have 
demonstrated that mifepristone facilitates dilatation of the cervix, no data are available to 
indicate that this results in a lowering of the rate of early or late complications to the dilatation 
procedure.  
In the event of an early termination of pregnancy, the combination of a prostaglandin 
analogue used in a sequential regimen after mifepristone leads to an increase in the success 
rate and accelerates the expulsion of the conceptus. 
Mifepristone binds to the glucocorticoid receptor with affinity comparable to that for the 
progesterone receptor. Full inhibition of the action of dexamethasone was evident in rats at 
oral doses 0.5-1.1 times the human dose adjusted for body surface area. In man the 
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antiglucocorticoid action is manifested at a dose equal to or greater than 4.5 mg/kg by a 
compensatory elevation of ACTH and cortisol.  
Mifepristone also has some anti-androgenic activity. In toxicological studies in rats and 
monkeys up to a duration of 6 months, mifepristone produced effects related to its 
antihormonal (antiprogesterone, antiglucocorticoid and antiandrogenic) activity.  
GyMiso® 
Pharmacotherapeutic group: Other gynecological medicines – prostaglandins.  ATC code: 
G02AD06 
Misoprostol is a synthetic analogue of prostaglandin E1.  At the recommended dosages, 
misoprostol induces contractions of the smooth muscle fibers in the myometrium and 
relaxation of the uterine cervix.  The uterotonic properties of misoprostol should facilitate 
cervical opening and evacuation of intrauterine debris. 
In the event of an early termination of pregnancy, the combination of GyMiso® used in a 
sequential regimen after mifepristone leads to an increase in the success rate and accelerates 
the expulsion of the conceptus. 
Pharmacodynamic studies in early pregnancy have found an increase in uterine tone around 
8 minutes after oral and 40 minutes after buccal misoprostol, with sustained contractions 
achieved by a mean of around 90 minutes and uterine activity peaking prior to 5 hours.  
Following oral administration uterine activity rises earlier than other routes, but is lower 
overall.  Pretreatment with mifepristone has previously been shown to increase uterine 
contractility in response to misoprostol. 
 
Clinical trials 
Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request. 
An open-label single-group prospective trial performed in Mexico by Gynuity Healthcare, USA, 
involving 971 women available for efficacy treated with 200 mg mifepristone followed by 800 
micrograms misoprostol administered buccally indicated that efficacy was 98.0, 96.8 and 
95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively.  In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 
and 4.1% respectively.  In this study 25 women received a second dose of misoprostol, in 
each case, a dose of 800 micrograms by the buccal route.  Of those 25, 20 had a successful 
outcome with medication alone, 4 had a surgical intervention and 1 woman did not return for 
follow up.  In this study, bleeding occurred in all women independent of outcome, and was 
judged as more than expected in 27.1% of the women. 
In an Authorised Prescribers Program in Australia in 2012 that included 7,166 women, 
efficacy was 97.4% for women with gestational age <49 days, and 95.2% for women with 
gestational age of 49-63 days.  The rate of incomplete termination requiring aspiration was: 
<49 days: 2.3%; 49-63 days: 4.8%.  The rate of ongoing pregnancies was: <49 days: 0.3%; 
49-63 days: 0.6%.  Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 
Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens.  In one study of 966 patients1  with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of 
misoprostol orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for 
the buccal group (RR 0.95, 95% CI 0.92-0.98, p=0.003).   

 
1 Winikoff B et al. Obstetr Gynecol 2008, 1303-10 
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Studies published on the combination of mifepristone 200 mg and misoprostol 800 
micrograms buccally, and reporting outcomes by gestational age, encompass 399 women 
with gestational ages 50 – 56 days and 344 women with gestational ages 57 – 63234567 days.  
Efficacy ranged from 86.5 to 98.5% in women with gestational age 50 – 56 days and from 
93.0 to 100% in those with gestational age 57 – 63 days.  In these studies, the rate of ongoing 
pregnancies ranged from 0 to 7.1% in women with gestational age 50 – 56 days and from 0 to 
2.3% in those with gestational age 57 – 63 days. 
Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed 
before prostaglandin administration.  Median bleeding time is 10 to 16 days.  Bleeding is 
judged more or much more abundant than usual menses for 2 to 3 days after prostaglandin.  
In studies where it was measured, there was a slight but significant decrease in haemoglobin 
level after compared to baseline.  In one study blood loss was quantified: the median blood 
loss was 83 mL and 5.4% of women had a blood loss above 200 mL. Expulsion usually takes 
place within 3 hours after misoprostol in approximately half of the women, and within 4 hours 
after misoprostol in approximately 50 to 90% of women. 

5.2 PHARMACOKINETIC PROPERTIES 

Absorption 
Mifepristone Linepharma 
After oral administration of a single dose of 200 mg, mifepristone is rapidly absorbed.  The 
peak concentration of 2.3 to 2.7 mg/L is reached after 0.75 hours (mean of 49 subjects).  The 
half-life of mifepristone is 36.5 to 38.3 hours.  
Mifepristone shows non-linear pharmacokinetics.  Following the distribution phase the 
elimination is at first slow, with a half-life of approximately 12 to 72 hours, and then the 
concentration is more rapidly reduced with a half-life of 18 hours.  With radio-receptor 
analysis, the final half-life is shown to be up to 90 hours, including all mifepristone metabolites 
that can bind to progesterone receptors. 
After administration of low doses of mifepristone (20 mg orally or intravenously), the absolute 
bioavailability is 69%.  
GyMiso® 
When administered orally, misoprostol is rapidly absorbed and metabolised.  Peak 
concentrations around 1.1 ng/mL were reached about 15 minutes after a 400 µg dose in the 
fasting state.  Plasma concentrations of its main degradation metabolite, misoprostol acid, 
reach their peak of 2 - 2.5 ng/mL after a 2 µg/kg oral dose within approximately 30 minutes 
and rapidly decline thereafter.  As a result, uterine contractility increases and then plateaus 
after about one hour.  Absorption is almost complete, measured at levels between 64 - 73% 
from urinary data.   
For a single oral administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 
GyMiso®), AUC0-t was 1.9709 ± 0.8130 hr.ng/mL, AUC0-∞ was 2.0192 ± 0.8032 hr.ng/mL and 
Cmax was 2.6830 ± 1.2161 ng/mL.  For a single buccal administration of 800 micrograms 
misoprostol (4 tablets of 200 micrograms GyMiso®), AUC0-t was 1.9095 ± 0.2909 hr.ng/mL, 
AUC0-∞ was 2.0726 ± 0.3578 hr.ng/mL and Cmax was 1.3611 ± 0.3436 ng/mL.  For a single 
sublingual administration of 800 micrograms misoprostol (4 tablets of 200 micrograms 

 
2 Chong et al 2012 Contraception 86, 251–256 
3 Fjerstad et al 2009 Contraception 80, 282-286 
4 Boersma et al 2011 Eur J of Contraception & Reproductive Health Care 16, 61-66 
5 Ngoc et al 2011 Contraception 83, 410 – 417 
6 Blum et al 2012 Int J Gynecol Obstetr 118, 166 - 171 
7 WHO 2000 Br J Obstetr Gynecol 107, 524-30 
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GyMiso®), AUC0-t was 3.0574 ± 0.9872 hr.ng/mL, AUC0-∞ was 3.2094 ±1.0417 hr.ng/mL and 
Cmax was 2.4391 ± 1.1567 ng/mL.  For log-transformed AUC0-t, AUC0-∞ and Cmax, there were 
statistically significant differences between 3 treatment groups (p = 0.0159, 0.0162 and 
0.0083, respectively).  Sublingual administration of misoprostol had a higher AUC0-∞ 
compared with buccal and oral administration which indicated bioavailability was higher by the 
sublingual route.  Misoprostol sublingual and oral administration resulted in higher Cmax 
compared with buccal.  The Cmax of buccal administration was achieved later compared with 
other routes of administration.  No difference was found when comparing oral, sublingual and 
buccal half-lives (p= 0.4495). 

Distribution 
Mifepristone Linepharma 
In plasma, mifepristone is 98% bound to plasma proteins: albumin and principally alpha-1-acid 
glycoprotein (AAG), to which binding is saturable.  Due to this specific binding, the volume of 
distribution and plasma clearance of mifepristone are inversely proportional to the plasma 
concentration of AAG.  
GyMiso® 
Serum protein binding of labeled misoprostol acid was studied in man and was similar in 
young (81-88%) and elderly (81-89%) subjects.  Accumulation in erythrocytes was not seen. 

Metabolism 
Mifepristone Linepharma 
N mono- and di-demethylation and terminal hydroxylation of the 17-propynyl chain are primary 
metabolic pathways of hepatic oxidative metabolism.  Metabolites are detectable in plasma 1 
hour after ingestion of mifepristone.  Plasma AUC for the dominant metabolite, 
monodemethylated mifepristone, is approximately double that of the unchanged mifepristone 
at the clinical dose, and this metabolite retains significant affinity for the progesterone 
receptor.  The other metabolites also display some progesterone receptor affinity 
(approximately 10 to 15% that of mifepristone).  The metabolites may contribute to the 
pharmacological effects of mifepristone. 
In vitro CYP3A4 appears as the isoenzyme primarily responsible for mifepristone 
demethylation and hydroxylation in human liver microsomes.  CYP3A4 substrates 
progesterone and midazolam inhibited metabolite formation by up to 77%.  Other isoenzymes 
(CYP1A2, CYP2C9, CYP2C19, CYP2D6, CYP2E1) had apparently no action on mifepristone 
metabolism.  
GyMiso® 
Metabolism of misoprostol to misoprostol acid is rapid with no intact misoprostol found in 
plasma consistent with an in vitro half-life of 6.4 minutes for de-esterification of misoprostol in 
human plasma at 37ºC.  Elimination of misoprostol and its metabolites is also rapid with a 
plasma elimination half-life of 35 minutes. 

Excretion  
Mifepristone Linepharma 
After administration of 600 mg radiolabelled mifepristone, 10% of the total radioactivity was 
recovered in urine and 90% in faeces. 
GyMiso® 
The liver is the primary site of metabolism and between 1-4% of misoprostol acid is excreted 
in the urine. 
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5.3 PRECLINICAL SAFETY DATA 

Genotoxicity 
Mifepristone Linepharma 
Mifepristone has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; gene conversion in yeast; unscheduled DNA synthesis in HeLa cells; and for 
clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone marrow 
micronucleus test). No evidence of genotoxicity was observed. 
GyMiso® 
Misoprostol has been evaluated in tests for mutagenicity in bacterial, yeast and mammalian 
cells; and for clastogenicity in vitro (Chinese hamster ovary cells) and in vivo (mouse bone 
marrow micronucleus test).  No evidence of genotoxicity was observed. 

Carcinogenicity 
Mifepristone Linepharma 
No long-term animal carcinogenicity studies have been conducted with mifepristone. Based 
on the negative genotoxicity results, findings in general repeat-dose toxicity studies and 
considering the pattern of clinical use, mifepristone is not predicted to pose a particular 
carcinogenic risk. 
GyMiso®  
The potential carcinogenicity of misoprostol has been evaluated in both mice and rats.  There 
was no evidence of an effect of misoprostol on tumour occurrence or incidence in rats 
receiving oral doses up to 2.4 mg/kg/day for 24 months.  Similarly, there was no effect of 
misoprostol on tumour occurrence or incidence in mice receiving oral doses up to 16 
mg/kg/day for 21 months.  These doses are at least 27 times the recommended human dose, 
on a mg/m2 body surface area basis. 

6 PHARMACEUTICAL PARTICULARS 

6.1 LIST OF EXCIPIENTS 
Mifepristone Linepharma 200 mg tablet contains the following excipients: maize starch, 
povidone, microcrystalline cellulose, colloidal anhydrous silica and magnesium stearate.  
GyMiso® contains the following excipients: hypromellose, microcrystalline cellulose, sodium 
starch glycollate type A and hydrogenated castor oil.  

6.2 INCOMPATIBILITIES 
Incompatibilities were either not assessed or not identified as part of the registration of this 
medicine.  

6.3 SHELF LIFE 
Do not use after the expiry date printed on the carton labels of the composite pack and the 
individual components. 
In Australia, information on the shelf life can be found on the public summary of the Australian 
Register of Therapeutic Goods (ARTG). The expiry date can be found on the packaging. 

6.4 SPECIAL PRECAUTIONS FOR STORAGE 
Store below 25°C, keep in the original container to protect from light.  
Keep out of reach of children. 
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Mifepristone Linepharma 
     Keep in the original green carton in order to protect from light 
GyMiso® 
     Keep in the original purple carton 

6.5 NATURE AND CONTENTS OF CONTAINER 
Each MS-2 Step composite pack consists of: 
• 1 green carton containing Mifepristone Linepharma 200 mg tablet packaged in a 
PVC/PVDC/Aluminium blister. Pack size of 1 tablet.   
• 1 purple carton containing GyMiso® misoprostol 200 microgram tablet packaged in a 
dual-faced Aluminium blister.  Pack size of 4 tablets (2 tablets per blister). 

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL 
In Australia, any unused medicine or waste material should be disposed of by taking to your 
local pharmacy. 

6.7 PHYSICOCHEMICAL PROPERTIES 

Mifepristone  
 
Chemical structure 

 
Molecular formula: C29H35NO2   Molecular weight: 429.6 

CAS number 
CAS Registry Number: 84371-65-3 

GyMiso® 

Chemical Structure 

 
Molecular formula:C22H38O5                                                           Molecular weight: 382.5 
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CAS number 

CAS Registry Number: 59122-46-2 

7 MEDICINE SCHEDULE (POISONS STANDARD) 

Schedule 4 

8 SPONSOR 

MS Health Pty Ltd 
Suite 60, 278 Church Street, 
Richmond, VIC, Australia, 3121 

Ph: 1300 515 883MS-2 Step® is a registered trademark of MSI Reproductive Choices (UK). 
Mifepristone Linepharma and GyMiso® are licensed from Linepharma International Limited 
(UK). 

9 DATE OF FIRST APPROVAL 

4 June 2014 

10 DATE OF REVISION 

TBC 

11 SUMMARY TABLE OF CHANGES 

Section Summary of new information Changed 

Black box Medical practitioner /doctor changed to healthcare practitioner and 4.2 

4.2 Certification of doctors removed 

4.4 Reference to 24-hour help line in guideline removed and instructions for further 
medical advice added. 
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About the Therapeutic Goods Administration (TGA) 
• The Therapeutic Goods Administration (TGA) is part of the Australian Government 

Department of Health and Aged Care and is responsible for regulating medicines and 
medical devices. 

• The TGA administers the Therapeutic Goods Act 1989, applying a risk management 
approach designed to ensure therapeutic goods supplied in Australia meet acceptable 
standards of quality, safety and efficacy (performance), when necessary. 

• The work of the TGA is based on applying scientific and clinical expertise to decision-
making, to ensure that the benefits to consumers outweigh any risks associated with 
the use of medicines and medical devices. 

• The TGA relies on the public, healthcare professionals and industry to report problems 
with medicines or medical devices. TGA investigates reports received by it to 
determine any necessary regulatory action. 

• To report a problem with a medicine or medical device, please see the information on 
the TGA website <https://www.tga.gov.au>. 
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1. Submission details 

1.1. Identifying information 

Submission number PM-2022-05475-1-5 

eSubmission number e004967 

eSubmission sequences 
covered in this report 

0007, 0012 

Sponsor  on behalf of MS Health Pty Ltd 

Trade name MS-2 Step composite pack 

Active substance Mifepristone and misoprostol 

1.2. Submission type 
This is a Category 1, Type J application (variation to the register entry resulting in a change of 
product information requiring evaluation of clinical, non-clinical or bioequivalence data) to 
update the PI for MS-2 Step composite pack.  

Section 4.2 of the current PI advises MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training. The Sponsor proposes to amend ‘medical 
practitioner’ in the boxed warning and ‘doctors’ in Section 4.2 of the PI to ‘healthcare 
practitioners’. 

1.3. Drug class and therapeutic indication 
As per the MS-2 Step PI 1: 

Mifepristone belongs to the Pharmacotherapeutic group: Other sex hormone and modulator of 
the reproductive function/antiprogestogen, ATC code GO3XB01. 

Misoprostol belongs to the Pharmacotherapeutic group: Other gynaecological medicines – 
prostaglandins, ATC code G02AD06. 

Mifepristone is a synthetic steroid with an antiprogestational action as a result of competition 
with progesterone at the progesterone receptors. In women at doses of greater than or equal to 
1 mg/kg, mifepristone antagonises the endometrial and myometrial effects of progesterone. 
During pregnancy it sensitises the myometrium to the contraction inducing action of 
prostaglandins. Misoprostol is a synthetic analogue of prostaglandin E1. At the recommended 
dosages, misoprostol induces contractions of the smooth muscle fibres in the myometrium and 
relaxation of the uterine cervix. In the event of an early termination of pregnancy, the 
combination of a prostaglandin analogue used in a sequential regimen after mifepristone leads 
to an increase in the success rate and accelerates the expulsion of the conceptus. 

The approved indication is 1: 

MS-2 Step is indicated in females of childbearing age for the medical termination of an 
intrauterine pregnancy, up to 63 days of gestation.  

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised.  

s47
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Ultrasound is also useful to exclude ectopic pregnancy. 

1.4. Dosage forms and strengths 
The following dosage forms and strengths are currently registered: 

MS-2 Step composite pack (MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 
mg tablet blister; GyMiso misoprostol 200 microgram tablet blister) AUST R 210574 

No new dosage forms or strengths are proposed. 

2. Background 

2.1. Clinical rationale 
The Sponsor’s rationale was provided in the Cover letter (dated 22nd December 2022), 
summarised as follows: 

Currently the MS-2 Step PI defines MS-2 Step can only be prescribed by doctors with the 
appropriate qualifications and certified training, with the subsequent post administration 
follow up to be conducted by a medical practitioner, preferably the prescriber. Therefore, access 
to early medical abortion (as indicated up to 63 days of gestation) is restricted to where a 
certified medical practitioner is located.  

To ensure timely access to patients, and to ensure that the product is prescribed by the persons 
authorised by state and territory legislation, the application proposes to amend the black box 
warning from referencing ‘medical practitioner’ to ‘healthcare practitioner’, and for the 
reference to ‘doctors’ in section 4.2 to be amended to ‘healthcare practitioners’. 

2.2. Regulatory history 
2.2.1. Australian regulatory history 

The individual components of MS-2 Step, Mifepristone Linepharma (mifepristone 200 mg 
tablet) and GyMiso (misoprostol 200 microgram tablet) were registered in Australia on 29th 
August 2012 for medical termination of developing intrauterine pregnancy up to 49 days 
gestation as follows: 

Mifepristone Linepharma (AUST R 175671): 

Medical termination of a developing intra-uterine pregnancy. In sequential combination with a 
prostaglandin analogue up to 49 days of gestation; and preparation for the action of registered 
prostaglandin analogues that are indicated for the termination of pregnancy for medical reasons 
beyond the first trimester. 

GyMiso (AUST R 188015): 

GyMiso is indicated in females of childbearing age for the medical termination of a developing 
intrauterine pregnancy in sequential combination with a mifepristone 200 mg tablet, up to 49 days 
of gestation. 

MS-2 Step composite pack containing Mifepristone Linepharma (mifepristone) 200 mg tablet 
and GyMiso (misoprostol) 200 microgram tablets was registered on 4th June 2014 (Submission 
PM-2013-01037-1-5). As part of this submission, the indication was extended to the medical 
termination of a developing intrauterine pregnancy from 49 days up to 63 days gestation.  
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Following registration of MS-2 Step composite pack, the Sponsor withdrew the GyMiso mono 
product from the market, and removed the indication for medical termination of pregnancy up 
to 49 days for the Mifepristone Linepharma mono product (Submission PM-2014-03311-1-5). 

 

2.2.2. Related submissions 

• The Sponsor submitted an updated AU-RMP (version 04) to the TGA on 1st December 2022 
(eSubmission e004967, sequence 0006) for review by the Risk Management Section.  

Evaluator comment: The RMP was submitted to TGA prior to submission of the current application. 
The Evaluator notes the Sponsor proposes to remove the requirement for re-certification training for 
prescribers from the RMP. This is drawn to the attention of the Delegate. An updated RMP was 
submitted during the evaluation phase of the current submission (See Section 3 below).  

 

2.2.3. Overseas regulatory history 

Module 1.11 was not provided in the dossier (i.e. no foreign regulatory information). 

MS-2 Step combination pack is not registered in other countries/regions. 

The combination product Mifegymiso (mifepristone 200 mg tablet and misoprostol 200 
microgram tablet combination pack, Linepharma International Limited) is approved in Canada 
for a comparable indication to MS-2 Step composite pack 2: 

‘Mifegymiso (mifepristone tablet/misoprostol tablets) is indicated for:  

• medical termination of a developing intra-uterine pregnancy with a gestational age up to 63 
days as measured from the first day of the Last Menstrual Period (LMP) in a presumed 28-day 
cycle.  

Mifegymiso is not intended for routine use as a contraceptive.’ 

Mifepristone is registered in the USA, UK and various countries in Europe. In the USA, Mifeprex 
(mifepristone) is only available through the mifepristone risk evaluation and mitigation 
strategy (REMS) Program 3. 

2.3. Guidance 
The following TGA guidelines are considered relevant to the current submission:  

• Form for providing product information https://www.tga.gov.au/form-providing-product-
information 

• Boxed warning guidance https://www.tga.gov.au/resources/resource/guidance/boxed-
warning-guidance 

3. Contents of the clinical dossier 
The dossier was submitted in eCTD format. The submission contained the following clinical 
information: 

• Module 1  

- Application letter, application form, draft Australian PI, draft Australian Consumer 
Medicine Information (CMI) 

• Module 2 
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- Clinical Overview Addendum 

• Module S 

- Periodic Safety Update Reports covering the intervals 1 st June 2016 - 31 st May 2017, 1 st 

June 2021 - 31st May 2022 

- Literature references 

Evaluator comment: As noted in Section 2.2.2 above, an updated AU-RMP (version 04) was 
submitted separately to the TGA on 1st December 2022. In the Cover letter for the current submission 
(dated 22nd December 2022), the Sponsor states 'An updated RMP was submitted to the TGA for 
review on the 1st December 2022 (version 04). Following the completion of the evaluation of this 
Category 1 application, the version 04 of the RMP will be updated in accordance with the approved 
changes and is proposed to be submitted with the next safety update.' 

Following discussion with TGA, a separate updated RMP (v4.0, 1rh February 2023) was submitted to 
TGA (on 20th February 2023) during the evaluation phase of the current submission and is under 
review by the Risk Management Section. The Evaluator notes in the Cover letter for this updated RMP 
the Sponsor proposes removal of the mandatory medical education program. 

This evaluation is based on the data provided in Module 2.5 to support the proposed changes to the 
PI provided in Module 1.3 (e004967 (0007-) - Product Information -Annotated). The Delegate is 
advised the proposed change to the RMP regarding removal of the mandatory medical education 
program was not discussed in the Clinical Overview Addendum. 

4. Proposed changes to the PI 
The following comments relate to the proposed MS-2 Step PI (e004967 (0007-) - Product 
Information - Annotated) provided in Module 1.3. Existing text in black, proposed additional 
text in blue, text for deletion in red strikethrough. 

Proposed MS-2 Step PI change 

Boxed warning 

It is very important that all patients receiving these medications are followed up by a meateal 
healthcare practitioner, preferably the prescriber, to ensure that the medication has been effective. 
Even if no adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the Section 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

4.2 Dose and method of administration 

MS-2 Step is indicated for medical termination of intrauterine pregnancy, up to 63 days of gestation. 
The method of administration is as follows: 

Mjfeprjstone: 200 mg of mifepristone (1 tablet containing 200 mg) orally, followed 36 to 48 hours later 
by the administration of GyMiso®. 

GyMjso@: 800 micrograms of misoprostol ( 4 tablets, each tablet containing 200 micrograms) buccally, 
i.e: kept between the cheek and the gum for 30 minutes before any fragments being swallowed with 
water. 

When MS-2 Step fails to cause termination of intra-uterine pregnancy, the patient should return to the 
treating doctor for assessment and discussion of treatment options, which may include pregnancy 
termination by surgery. 
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No dosage adjustment of misoprostol or mifepristone is necessary with renal or hepatic insufficiency 
when administered at the recommended doses.  

There are no data available on the effect of food intake on the absorption of mifepristone or 
misoprostol. MS-2 Step should be taken 2 hours before or 2 hours after a meal.  

Refer also to 4.3 CONTRAINDICATIONS, and 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE. 

MS-2 Step should only be prescribed by healthcare practitioners doctors with the appropriate 
qualifications and certified training. Ectopic pregnancy should be excluded, an intrauterine device 
(IUD) (if present) must be removed, consent must be obtained and patients must have the ability to 
access 24-hour emergency care if and when required for incomplete abortion or bleeding. 

 

4.1.1.  Supporting evidence 

Supportive evidence was provided in the Clinical Overview Addendum. The Clinical Expert 
states as MS-2 Step can only be prescribed by doctors with the appropriate qualifications and 
certified training, with the subsequent post administration follow up to be conducted by a 
medical practitioner (preferably the prescriber), access to early medical abortion is restricted to 
patients and locations where a certified medical practitioner is accessible. The availability of 
prescribers is particularly limited in regional and remote areas of Australia, based on data from 
the Sponsor’s certification program (see Table 1).  

The Clinical Expert stated further: 

- Allowing mid-level healthcare practitioners such as nurses, midwives and nurse practitioners 
to prescribe MS-2 Step (and as defined by the current state and territory legislation) will 
improve the current access for women by increasing the number of certified prescribers and 
removing the need for women to travel long distances to access a certified prescriber and safe 
abortion services. 

- MS Health proposes to continue providing the same (existing) standardised training for all 
potential prescribers (as detailed in the current approved Australian RMP) which will ensure a 
minimum baseline of education regardless of training background.  

- Use of the term ‘healthcare practitioner’ will encompass any variability in the state and 
territory terminology therefore allowing the specific state and territory legislation to define the 
persons authorised to perform or assist with medical termination of pregnancy (MToP). 

The proposed changes are also stated to align with WHO recommendations for provision of 
MToP. The following points are noted from the WHO Abortion Care Guideline 2022 4: 

• Strengthening access to comprehensive abortion care within the health system is fundamental 
to meeting the Sustainable Development Goals (SDGs) relating to good health and well-being 
(SDG3) and gender equality (SDG5). 

• Quality abortion care must be both accessible (timely, affordable, geographically reachable, 
and provided in a setting where skills and resources are appropriate to medical need) and 
acceptable (incorporating the preferences and values of individual service users and the 
cultures of their communities). 

• Recommendations regarding health worker roles are appropriate for, and intended for, all 
resource settings (high, middle and low-resource settings).  

• The recommendations all assume that health workers who are in a category that is 
recommended or suggested to perform specific tasks will have received the appropriate task-
specific training and information prior to performing that task. 

• Medical abortion includes information provision (including reasons to seek urgent care at any 
point during the process) and the following components or subtasks: assessing eligibility for 
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medical abortion (diagnosing and dating the pregnancy, ruling out medical contraindications), 
administering the abortion medicines with instructions on their appropriate use and managing 
the common side-effects, and assessing whether the abortion process has had a successful 
outcome and whether any further intervention is required.  

Supportive evidence from the literature was provided:  

 

4.1.1.1. Randomised controlled trials (RCTs) 

(i) Kopp Kallner et al. (2014) 5 

Kopp Kallner et al. conducted a randomised, controlled, single-centre equivalence trial to assess 
the efficacy and safety of early MToP provided by doctors or nurse-midwives at an out-patient 
family planning clinic of the Karolinska University Hospital, Stockholm, Sweden. The study 
included women ≥ 18 years of age in good general health with no continuing medication for 
chronic disease, pregnancy of less than 63 days gestation according to LMP, and no 
contraindication to MToP.  

There were 1180 eligible subjects randomised in 1:1 ratio to nurse-midwife arm (n = 597) or to 
the standard-care (doctor) arm (n = 583) using computer-generated randomisation allocation 
code. The nurse-midwife arm included 2 nurse-midwives experienced in MToP who received 
training in vaginal ultrasound of early pregnancy, and the doctor arm included 34 doctors with 
variable training and experience. Ultrasound was performed in all cases by the allocated 
provider. In the nurse-midwife group, subjects were examined, counselled, informed, and 
treated by a single nurse-midwife. In the doctor group, counselling and examination was 
provided by a doctor, and additional information and medication provided by a nurse-midwife 
as per clinical routine.  

MToP was as per WHO protocol. All participants received mifepristone 200 mg in the clinic and 
administered 800 micrograms misoprostol vaginally in the clinic or at home 24 hours later. 
Subjects were advised to take prophylactic pain relief (paracetamol and diclofenac). Follow-up 
in all cases comprised urinary hCG performed by a nurse-midwife (not involved in the study) 
approximately 3 weeks later. If this was positive, serum hCG was performed and patients 
referred for ultrasound to assess for continuing pregnancy. Subjects who did not attend for 
follow-up were contacted on two attempts, and considered lost to follow up thereafter. 

Efficacy was the primary outcome, defined as the successful completion of TOP without need for 
vacuum aspiration. Safety was a secondary outcome, defined as need for hospitalisation or 
blood transfusion. Efficacy and safety outcomes were assessed by self-administered patient 
questionnaires and electronic patient records (completed after initial examination and follow-
up visit).  

Baseline demographics were comparable between the 2 groups. The median age of subjects was 
27 years and median duration of gestation 45 days (see Table 2). Overall, 1068 subjects 
received and completed the allocated treatment (n = 535 nurse-midwife group, n = 533 doctor 
group). There were 105 subjects who did not have MToP (n = 62 nurse-midwife, n = 43 doctor 
group), most commonly due to choosing surgical ToP and advanced gestational age. There were 
3 subjects in each group with ectopic pregnancy. The proportion of subjects lost to follow up 
was comparable between arms (n = 54 [10.1%] nurse-midwife arm, n = 76 [14.3%] doctor 
group), and stated by the authors to be comparable with studies in TOP. A total of 938 subjects 
were included in the analyses (n = 481 nurse-midwife group, n = 457 doctor group). 

Sample size calculations determined 400 subjects per group sufficient to demonstrate 
equivalence within a 5% margin with 80% power. Analyses were per-protocol.  

Efficacy (i.e. complete TOP without need for surgical intervention) was attained for 99% and 
97.4% subjects allocated to the nurse-midwife and doctor arms respectively; risk difference 
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1.6% with 95% CI within the margin of equivalence (0.2 - 3.0%). There were 5 subjects in the 
nurse-midwife arm and 12 in the doctor arm requiring surgery, most commonly due to 
incomplete ToP (n = 5 nurse-midwife group, n = 7 doctor group) and bleeding (unscheduled) (n 
= 3 doctor group); see Table 3. The authors stated there were no serious complications and no 
blood transfusions given.  

There were 9% and 9.7% subjects in the nurse-midwife and doctor groups respectively with 
unscheduled visits. The proportion of subjects with complications (defined as need for causal 
treatment at an unscheduled visit up to 6 weeks after ToP) was comparable; 4.1% and 6.1% 
patients in the nurse-midwife and doctor groups respectively. The main between-group 
differences were pain (1.5% doctor group vs. 0.4% nurse-midwife group) and signs of infection 
(1.3% doctor group vs. 0.6% nurse-midwife group). See Table 4.  

Second opinion consultation (doctor for nurse-midwives or second doctor for doctor group; all 
second opinions performed immediately by other doctors at the clinic to avoid delay to MToP) 
were reported for 26% (139/535) cases in the nurse midwife group and 4% (21/533) cases in 
the doctor group. The most common reasons for second opinion in the nurse-midwife group 
were ultrasound (59 cases) and prescription/second opinion for suspected bacterial vaginosis 
(54 cases). The authors stated the ‘frequency of ultrasound consultations for nurse-midwives went 
down as the study progressed, indicating a learning curve’. 

Evaluator comment: The inclusion of only healthy women in the study is not reflective of the general 
population and is a limitation of the study acknowledged by the authors. 

The reasons for surgery and complications are generally consistent with the known risks of MToP 
with mifepristone/misoprostol 1. 

The proportion of cases requiring second opinion in each group is noted. However, in the Australian 
setting, patients would generally be referred to a radiology facility for ultrasound assessment. The 
authors stated nurse-midwives are not able to prescribe antibiotics for bacterial vaginosis in Sweden, 
which likely accounts for this between-group difference. Excluding these reasons, the main between-
group difference was for ‘medical reasons’ (2.4% nurse-midwife group vs. 0.8% doctor group) for 
which no further information was provided (see Table 5).  

 

(ii) Warriner et al. (2011) 6 

Warriner and colleagues reported a randomised, controlled, multicentre, equivalence trial in 
Nepal to assess whether early first trimester MToP provided by midlevel health care providers 
(MLP; nurses and nurse-midwives) was as safe and effective as MToP provided by doctors. The 
study was conducted in 5 rural district hospitals in Nepal from 15th April 2009 – 17th March 
2010. The authors stated that at the time of the study, MToP service provision by nurses was 
limited to government facilities where a doctor was present, i.e. not independent of physician 
oversight. Clinical procedures for medical abortion followed the Nepalese medical abortion 
protocol. 

Women ≥ 16 years of age with pregnancy ≤ 63 days gestation per date of LMP and as estimated 
by bimanual pelvic examination by the assigned healthcare provider, and residing ≤ 90 minutes 
from the study clinic with no contraindications to MToP were eligible to participate. Exclusion 
criteria included known or suspected ectopic pregnancy or undiagnosed adnexal mass, long-
term corticosteroid therapy, chronic adrenal failure, inherited porphyria, haemorrhagic 
disorder or anticoagulant therapy, or an intrauterine device that could not be removed before 
administration of mifepristone.  

Evaluator comment: The exclusion criteria are generally consistent with contraindications to MS-2 
Step as per the current PI 1. The authors stated pregnancy tests and ultrasound are not routine for 
MToP in Nepal, although ultrasound machines were available for the study at the discretion of the 
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health care provider. Use of ultrasound in the study to assess gestation was low; 0.4% MLP, 4.3% 
doctors.  

The study included providers trained in manual vacuum aspiration (MVA); n = 11 MLP (8 staff 
nurses, 3 auxiliary nurse-midwives) and n = 14 doctors (6 obstetrician/gynaecologists, 3 GPs 
and 5 other doctors [with MBBS]). All providers received 3 day training in MToP and were 
certified.  

Subjects were randomly assigned to MLP or doctor via a computer-generated randomisation 
scheme stratified by study centre. All subjects received mifepristone 200 mg orally on Day 1 and 
800 microgram misoprostol tablets vaginally on Day 3 administered by the assigned provider. 
Subjects returned to the assigned provider for follow-up clinical assessment after 10-14 days.  

The primary endpoint was complete abortion without MVA within 30 days of treatment. The 
secondary endpoint measured case-management decisions by recording case-management 
discussions and referrals between providers to assess the extent to which each group provided 
medical abortion services independently. Serious adverse events (SAEs; haemorrhage 
necessitating blood transfusion, conditions necessitating hospitalisation) were recorded and 
completeness of abortion and any complications identified via patient interview and clinical 
examination.  

A sample size of 1086 women was determined to provide 80% power to demonstrate 
equivalence assuming a 5% margin of equivalence and 10% loss to follow-up. The primary 
analysis was ITT with a supplementary PP analysis on the primary endpoint conducted. 

Overall, 1104 subjects were randomised, 1077 treated and 1032 included in analyses of the 
primary endpoint (n = 518 MLP group, n = 514 doctor group). There were 25 subjects excluded 
(n = 10 MLP group, n = 15 doctor group), mostly due to gestation > 9 weeks. One subject in each 
group had signs of ectopic or adnexal mass. Loss to follow up was low (4% both groups).  

Baseline characteristics were comparable in the 2 provider groups. The mean (SD) duration of 
gestation by clinical examination was 6.8 (1.0) weeks and mean age of subjects 28.0 years. 
Complete abortion was reported for 97.3% subjects in the MLP group and 96.1% in the doctor 
group; risk difference within the predefined equivalence range (1.24% [95% CI: -0.53, 3.02]). PP 
analysis was consistent (see Table 6). The proportion of incomplete abortions was similar in 
both groups (n = 14 [2.7%] MLP group, n = 15 [2.9%] doctor group). All incomplete abortions 
and continuing pregnancies (n = 0 MLP group, n = 5 [1.0%] in doctor group) were terminated by 
MVA by the assigned provider. No SAEs were reported. The authors stated ‘women reported 
typical side-effects such as nausea, vomiting, diarrhoea, abdominal pain, chills, and fever with no 
difference by type of provider’ although these data were not shown. In terms of the secondary 
endpoint, MLPs discussed < 2% cases with doctors and referred < 1% cases to doctors.  

 

4.1.1.2. Observational studies 

Jejeebhoy et al. (2012) 7 

These authors performed an observational cohort study at 5 clinics in urban areas in 2 states in 
India with limited access to health services, to assess whether medical abortions performed by 
nurses and ayurvedic physicians were as safe and effective as those done by allopathic 
physicians. The study was conducted from 2008 - 2010. At the time of the study, only 
gynaecologists and other certified allopathic physicians were able to provide abortions in India. 
To control for provider experience, providers with no experience in surgical or medical 
abortion, pelvic examination (other than academic training) or gestational age assessment were 
recruited; n = 10 nurses, n = 10 ayurvedic physician and n = 10 allopathic physician. All 
providers received medical abortion training (including classroom training, practice sessions, 
and training in the field with a minimum of 10 cases each of gestational age dating and 
assessment of completion of MToP). Assessment of subject eligibility and completed abortion 
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status was based on pelvic examination; ultrasonography was not used. The provider 
evaluations were verified by a certified abortion provider (verifier) who also prescribed the 
medication for MToP.  

All 3 types of service providers were placed sequentially at each clinic until 35-40 medical 
abortions were completed, approximately 6 weeks. The study was not randomised, although 
subjects were not aware of which healthcare professional would provide services on the visit 
day.  

Evaluator comment: It is likely some subjects may have had follow-up with a different type of service 
provider if they presented during the latter part of a particular provider’s placement. Overall, the 
number of subjects screened for eligibility and for abortion completeness was similar across the 
groups (n = 464 - 491 and n = 412 - 435 respectively). These assessments were also conducted by the 
verifier. 

Eligible subjects were those with pregnancy up to 8 weeks gestation (based on urine pregnancy 
test and pelvic examination) with no contraindications to MToP, haemoglobin ≥ 9 g/dL and 
residing within an hour of study site. Contraindications included suspected ectopic pregnancy, 
hypertension, cardiovascular disease and bronchial asthma. Subjects received mifepristone 200 
mg orally on Day 1 and misoprostol 400 micrograms orally on Day 3, in line with government 
guidelines. Subjects returned for pelvic examination to assess for completeness of the abortion 
on Day 15, and Day 21 for those deemed to have an incomplete abortion.  

Evaluator comment: The study included pregnant women up to 8 weeks gestation which is more 
restrictive than the approved Australian population (up to 63 days gestational age). Further, the dose 
of misoprostol used is different (lower) than that used with MS-2 Step. No information was provided 
as to whether repeat doses of misoprostol were required. 

Sample size calculations estimated 380 subjects per provider arm would provide 80% power to 
establish equivalence between allopathic physicians and each of the other provider groups, 
assuming equivalence margin of 5.5% and 5% loss to follow-up. There were 1414 subjects 
screened and 1225 (87%) recruited. The reasons for screen failure were not stated. Loss to 
follow-up was small; 4 – 6% across groups.  

Although this was not a randomised study, baseline demographic characteristics were generally 
consistent across the 3 groups. The mean age of subjects ranged from 26.6 – 27.1 years. 
Gestational age was not stated.  

The key outcome measure was observed failure rate (proportion of subjects for whom complete 
information was available who had an ongoing pregnancy on Day 15, or an incomplete abortion 
on Day 15 or Day 21 if extended follow-up was advised). The observed failure rate was 4.6% in 
the nurse and allopathic physician group and 5.5% in the ayurvedic physician group with 
differences in failure rates (allopathic physicians vs. nurses and allopathic vs. ayurvedic 
physicians) within the predefined margin of statistical equivalence (Table 7). The proportion of 
subjects with incomplete abortion and ongoing pregnancy was comparable across groups (1.8 - 
2.1% and 2.8 - 3.4% respectively). Convergence between assessments by the different 
healthcare providers and verifiers was high. All subjects with an ongoing pregnancy or 
incomplete abortion underwent MVA by the verifier. There were no serious complications and 
no subjects required blood transfusion or hospitalisation. Unscheduled visits (5%) or phone 
calls (4%) were stated to be related mostly to extent and duration of bleeding or uncertainty 
regarding procedure; these data were not shown.  

 

4.1.1.3. Cochrane review – Barnard et al. (2015) 8 

A Cochrane Collaboration review by Barnard et al. assessed the safety and effectiveness of 
abortion procedures administered by MLPs compared to doctors. The review included RCTs, 
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prospective cohort or observational studies comparing safety and/or effectiveness of any first 
trimester abortion procedure by any type of MLP or doctors. Of the 8 studies meeting eligibility 
criteria, 5 studies assessed surgical abortions which are not considered relevant to the current 
submission. The 3 studies assessing medical abortion (2 RCTs, 1 cohort study); were those by 
Kopp Kallner et al., Warriner et al., and Jejeebhoy et al. discussed above 5, 6, 7. 

Barnard and colleagues stated ‘For medical abortion procedures the risk of failure was not 
different for mid-level providers or doctors (RR 0.81, 95% CI 0.48 to 1.36 from RCTs; RR 1.09, 95% 
CI 0.63 to 1.88 from observational studies). The quality of evidence of this outcome for the RCT 
analysis was considered to be high, although the quality of evidence of the observational studies 
was considered to be very low’.  

 

4.1.1.4. International experience 

• The Clinical Expert stated MToP provision by MLPs such as nurses, midwives and nurse 
practitioners is already available and part of the standard of care in countries including Canada 
and the USA, with nurse practitioners in Canada able to prescribe mifepristone since 7th 
November 2017.  

Evaluator comment: The Health Canada Regulatory Decision Summary document to register 
Mifegymiso (29th July 2015, available in public domain 9) states risk management activities included 
physician only dispensing and education and registration program for prescribers. In the Regulatory 
Decision Summary document (7th November 2017) to extend the indication for Mifegymiso from 49 to 
63 days gestation, Health Canada stated ‘the term “Doctors” was replaced by “health professionals” 
throughout the Mifegymiso product monograph as practice of medicine, including who can prescribe 
Mifegymiso, varies by province’ 10.  

• Schummers et al. 11 noted mifepristone (in combination with misoprostol) was marketed in 
Canada in January 2017 with restrictions that were removed by the Canadian regulator in 
November 2017 such that mifepristone could be prescribed and dispensed as a normal 
prescription. The Clinical Expert stated ‘Since 2017, there has not been an increase in the 
incidences of serious adverse events in Canada due to the change in prescriber indicating no 
increased risk to patients when MToP is provided by mid-level healthcare professionals.’ 

The Evaluator notes Schummers and colleagues reviewed population-based administrative data 
from Ontario, Canada to assess abortion use, safety and effectiveness prior to availability of 
mifepristone (January 2012 – December 2016) and availability of mifepristone without 
restrictions (7th November 2017 – 15th March 2020). The dataset comprised linked records from 
practitioner visits, all hospital visits, and outpatient prescriptions for female Ontario residents 
aged 12 – 49 years who had received abortion services from 1st January 2012 - 15th March 2020.  

Safety outcomes within 6 weeks after abortion included SAEs and complications of abortion. 
Effectiveness outcomes included incidence of subsequent uterine evacuation, ongoing 
intrauterine pregnancy and ectopic pregnancy diagnosed within 6 weeks of abortion. Although 
not the primary objective of the study, the data for first trimester medical abortions when 
mifepristone was available with restrictions (1st January 2017 – 6th November 2017) and when 
mifepristone was available without restrictions (7th November 2017 – 15th March 2020) are of 
most relevance to the current application to expand prescriber eligibility for MToP. These 
subgroup analysis results were included as supplementary tables (not provided with the 
reference in Module 5.4, however available in the public domain 12); see Table 8 and Table 9.  

Evaluator comment: The short time period during which mifepristone was available with restrictions 
is noted and does limit interpretation of the results. Overall, SAEs and complications were low in both 
groups. For effectiveness outcomes, the proportion of women with ongoing pregnancy and ectopic 
pregnancy was similar whilst the proportion requiring subsequent uterine evacuation was lower in 
the mifepristone without restrictions group. The authors acknowledge early mifepristone uptake may 
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be underestimated as mifepristone prescriptions dispensed after 10th August 2017 (following 
introduction of a universal subsidy) were universally captured whilst only mifepristone prescriptions 
among patients with income-based prescription subsidies and under 25 years of age were captured 
from January to 9th August 2017. Schummers et al. consider this limitation was mitigated by 
identification of medical abortions by other data. Whether this impacts the data presented for the 
mifepristone available with restrictions group, taking into consideration the short time period, is 
uncertain, and no firm conclusions can be drawn from these data. 

The Clinical Expert stated ‘as shown in the current Periodic Safety Report (PSUR; 1st June 2021-
31st May 2022) there has been no increase or additional changes in the safety concerns monitored 
in Canada prior to the approval of the change of prescriber (PSUR 1st June 2015 – 31st May 2016) 
versus those that are currently monitored’.  

Evaluator comment: The summary of safety concerns in these 2 documents is different (e004967 
(0007-) - Periodic Safety Update Report 01 June 2016 to 31 May 2017 (#21) and e004967 (0007-) - 
Periodic Benefit Risk Evaluation Report 01 June 2021 to 31 May 2022 (#26)). The Clinical Expert did 
not elaborate on this point and it is not clear to the Evaluator the ‘safety concerns’ the Expert is 
referring to. The PBRER covering the period 01 June 2021 – 31st May 2022 has been submitted 
previously and reviewed by the TGA. Additional information was requested from the Sponsor 
following TGA review of the PSUR including provision of an updated RMP. 

• In the USA, trained advanced practice clinicians (including nurse practitioners, nurse-
midwives and physician assistants) have been providing medical and, in some cases, early 
surgical abortion in 15 states since 2005 13. Schummers et al. 11 state mifepristone is approved 
for use in the USA with REMS restrictions (including mandatory prescriber certification, 
observed dosing, dispensing by the prescriber or medical facility with the exclusion of 
pharmacies, and submission of a prespecified patient consent form).  

Evaluator comment: From information available on the FDA website, the Mifepristone REMs 
Program was modified in December 2022 to remove the ‘in-person’ dispensing requirement and 
addition of certification of pharmacies. The Mifeprex product label (revised 01/2023) states Mifeprex 
is only available through the REMS program which includes prescriber certification, dispensing by, or 
under supervision of, the prescriber, or certified pharmacies 3.  

• Prescriber status for mifepristone in Europe or UK was not discussed in the Clinical Overview.  

Berer (2009) 13 stated the following: 

- In France and Great Britain, both medical and surgical abortions must be performed by a 
physician. 

- In France, physicians confirm the pregnancy and conduct the follow-up visit but nurses are 
often responsible for all the other procedures involved in medical abortion.  

- Regulations in Great Britain are already interpreted to allow nurses to administer medical 
abortion drugs, as long as the drugs are prescribed by a physician.  

Evaluator comment: The Evaluator notes this paper was published in 2009 and there may have been 
updates to medical abortion practices and prescriber eligibility in countries in Europe and the UK 
since then. The UK SPC for Mifepristone Linepharma 14 includes the following statement in Section 
4.1, Therapeutic indications ‘For termination of pregnancy, Mifepristone Linepharma 200mg tablet 
and prostaglandins can only be prescribed and administered in accordance with countries national 
laws and regulations.’ 

In summary, the Clinical Expert concluded ‘The proposed amendments to broaden the definition 
of prescriber do not pose a risk to patient safety. Evidence provided within this submission 
demonstrates there to be no detectable impact of MToP by appropriately trained healthcare 
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professionals on patient outcomes; and that the provision of education for all prescribers will 
ensure a minimum baseline regardless of prescriber’s background.’ 

 

4.1.2. Evaluator’s assessment and recommendations 

The main evidence provided to support the proposed change is from 3 studies, including data 
for approximately 1800 women receiving MToP up to 63 days gestation 5, 6 and approximately 
1100 women receiving MToP up to 8 weeks gestation 7.  

The Kopp Kallner et al. 5 study is considered most relevant to use in Australia. This study was 
conducted in a high-resource setting with ultrasound as part of the protocol, whereas the 
studies by Warriner et al. 6 and Jejeebhoy et al. 7 were conducted in low-resource settings. 
Neither of the latter 2 studies included ultrasound assessment per study protocol, nor was hCG 
testing utilised in the Warriner study. This does not generally align with the Australian MS-2 
Step PI 1, which recommends confirmation of pregnancy duration by ultrasound in the 
indication, and lists ‘pregnancy not confirmed by an ultrasound or biological test such as urine 
or serum HCG’ as a contraindication. Furthermore, the study population and dose of 
misoprostol used in the Jejeebhoy et al. 7 study differs from approved use in Australia.  

Although the Warriner et al. and Jejeebhoy et al. studies 6, 7 are less applicable to the Australian 
setting, overall there were no safety concerns with provision of MToP by MLPs identified in any 
of the 3 studies, with effectiveness outcomes comparable for MLPs and doctors. The risk of 
failure was comparable for MToP performed by MLPs and doctors in all studies and is a known 
risk described in the MS-2 Step PI 1. There were no serious adverse events reported. The 
reasons for complications were provided by Kopp Kallner et al. 5 and noted to be consistent 
with the safety profile of MToP with mifepristone/misoprostol. 

There was variability in provider experience across the 3 studies. Nurse-midwives experienced 
in MToP were recruited in the Kopp Kallner et al. 5 study with additional early pregnancy 
ultrasound training provided. All providers underwent MToP training in the Warriner et al. and 
Jejeebhoy et al. studies 6, 7. The importance of education with regard to the MToP process was 
endorsed by the Clinical Expert who reiterated ‘MS Health proposes to continue providing the 
same (existing) standardised training for all potential prescribers (as detailed in the current 
approved Australian RMP) and doing so will ensure a minimum baseline of education regardless of 
training background’, stating further ‘The PI amendments proposed by MS Health simply enable 
individual jurisdictions to make decisions appropriate for their population’. 

Broadening the prescriber eligibility to include non-physician prescribers (in accordance with 
individual state and territory requirements) is consistent with established practice in Canada 
and the USA, noting the USA has REMS program requirements for all prescribers 3.  

Overall, the Evaluator considers the evidence provided supports the proposed changes to the 
boxed warning of the MS-2 Step PI to amend ‘medical practitioner’ to ‘healthcare practitioner’ 
and to amend ‘doctors with the appropriate qualifications and certified training’ in Section 4.2 to 
‘healthcare practitioners with the appropriate qualifications and certified training’ given the 
Sponsor proposes to maintain the existing standardised training for prescribers. However, the 
Evaluator was advised by the Risk Management Section the Sponsor proposes to remove the 
requirement for prescriber certification from the PI as part of the updated RMP provided to TGA 
(dated 17th February 2023). The proposed removal of prescriber certification from the PI does 
potentially bring into question the Sponsor’s justification for the proposed changes to the PI as 
the Clinical Expert’s assertion regarding a minimum baseline of education irrespective of 
training background would not hold if the requirement for prescriber certification is removed. 

The proposed changes to the boxed warning and Section 4.2 give rise to inconsistencies in the PI 
which have not been addressed, and are drawn to the attention of the Delegate:  

• Section 4.2 Dose and method of administration: 
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The Sponsor states in the Cover letter the application proposes to amend the reference to 
‘doctors’ in Section 4.2 to ‘healthcare practitioners’. 

However Section 4.2 includes the text ‘When MS-2 Step fails to cause termination of intra-uterine 
pregnancy, the patient should return to the treating doctor for assessment and discussion of 
treatment options, which may include pregnancy termination by surgery.’ 

This text is not consistent with the proposed changes advising patients receiving these 
medications are followed up by a healthcare practitioner, preferably the prescriber.  

• Section 4.4 Special warnings and precautions for use: 

Section 4.4 includes information regarding particular co-morbidities as follows: 

Take special care in case of suspected acute adrenal failure. In case of suspected acute adrenal 
failure, dexamethasone administration is recommended (please refer to the dexamethasone 
Product Information).  

Due to the antiglucocorticoid activity of mifepristone, the efficacy of long-term corticosteroid 
therapy, including inhaled corticosteroids in asthmatic patients, may be decreased during the 3 to 
4 days following intake of mifepristone. Therapy should be adjusted. 

Patients with these medical comorbidities may require additional medical management such as 
adjustment of inhaled corticosteroid (ICS) therapy for asthma patients for example, that may be 
outside the scope of practice of non-physician healthcare providers. The Sponsor has not 
specifically addressed how patients with relevant medical comorbidities as described in the PI 
will be managed by non-physician healthcare providers.  

• Section 4.4 Special warnings and precautions for use and Section 4.8 Adverse effects 
(undesirable effects): 

Section 4.4 includes text regarding cases of serious bacterial infection, including very rare cases 
of fatal septic shock, with statements in the ‘Infection’ subsection specifically referring to 
‘doctors’ as follows: 

- ‘Treating doctors evaluating a patient who is undergoing a medical abortion should be alert to 
the possibility of this rare event.’ 

This text is not consistent with the proposed changes advising patients receiving these 
medications are followed up by a healthcare practitioner, preferably the prescriber. It would 
seem appropriate all healthcare providers would need to be aware of this risk.  

- ‘These symptoms, even without a fever, may indicate Clostridium sordellii infection. Strong 
consideration should be given to obtaining a complete blood count in these patients. Significant 
leukocytosis with a marked left shift and haemo-concentration may be indicative of sepsis. Doctors 
should consider immediately initiating treatment with antibiotics that includes coverage of 
anaerobic bacteria such as Clostridium sordellii.’ 

This text is also included in Section 4.8 of the PI.  

These statements refer to clinical management of a potentially serious infection/possible sepsis 
including initiation of appropriate antibiotic therapy. As aforementioned, it is not clear whether 
this is within the scope of practice of non-physician healthcare providers.  

• Section 4.6 Fertility, pregnancy and lactation: 

Section 4.6 includes the following text: 

‘To avoid the potential exposure of a subsequent pregnancy to MS-2 Step it is recommended that 
conception be avoided during the next menstrual cycle. Reliable contraceptive precautions should 
therefore commence as early as possible after administration of MS-2 Step.’ 
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This is considered important safety information. It is not clear whether prescription of reliable 
contraceptive methods is within the scope of practice for all healthcare providers for whom 
expanded prescriber eligibility is proposed (acknowledging different state/territory 
legislation), and therefore if some patients may need to be referred to a different healthcare 
provider. Of note to the Delegate, ‘Return to fertility’ is included in the ‘Serious warnings and 
precautions’ box in the Canadian Mifegymiso product monograph 2. 

These outstanding issues may require appropriate risk minimisation strategies such as updates 
to the educational materials.  

5. Other issues 
As discussed in Section 3, the Sponsor provided an updated RMP (v4.0, 17th February 2023) 
during the evaluation phase of the current submission. The RMP Evaluator advised 2 
recommendations for Delegate/Clinical evaluator consideration: 

(i) The Sponsor proposes to remove the requirement for prescriber certification from the PI. 
The RMP Evaluator recommended the Delegate/Clinical evaluator consider the proposed PI 
change from the clinical perspective, and whether advisory committee advice is needed.  

Evaluator comment: This Type J application proposes to expand prescriber eligibility for MS-2 Step. 
Removal of prescriber certification was not proposed in the PI submitted with the application, and 
not discussed in the Clinical Overview Addendum. On the contrary, to support the expansion of 
prescriber eligibility, the Clinical Expert stated ‘MS Health proposes to continue providing the same 
(existing) standardised training for all potential prescribers (as detailed in the current approved 
Australian RMP) and doing so will ensure a minimum baseline of education regardless of training 
background .… The PI amendments proposed by MS Health simply enable individual jurisdictions to 
make decisions appropriate for their population’. This statement is not considered consistent with the 
proposed change to remove prescriber certification.  

Whether advisory committee advice is needed regarding the proposed change is for the 
consideration of the Delegate.  

(ii) The Sponsor proposes to remove the requirement for a Sponsor provided 24-hour phone 
service. The RMP Evaluator recommended the Delegate/Clinical evaluator consider the 
proposed PI change from the clinical perspective, in particular, whether and how much value 
the 24-hour phone service adds to patient safety outcomes.  

Evaluator comment: The Sponsor has not provided any data in the current submission regarding use 
of the 24-hour phone service in Australia nor was removal of this statement from Section 4.4 of the PI 
discussed in the Clinical Overview Addendum. No clinical comment regarding this proposed change is 
therefore able to be provided.  

6. First round recommendation regarding authorisation 
At this stage, approval of the variation to the register entry and Australian PI for MS-2 Step 
composite pack (mifepristone/misoprostol) is not able to be recommended for the following 
reasons: 

- The Evaluator considers the data provided in the submission supports the proposed changes 
to the boxed warning to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend 
‘doctors with the appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and certified training’ (in accordance with 
individual state and territory requirements) on the basis the existing standardised training for 
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all potential prescribers is maintained as stated by the Clinical Expert. However, the Sponsor’s 
proposal to remove the mandatory education program as proposed in an updated RMP 
subsequently submitted to the TGA is inconsistent with the Clinical Expert’s assertion that a 
minimum baseline level of education will be provided for all prescribers, and does not support 
the justification for the prescriber eligibility changes. 
 

7. Clinical questions 
1. The RMP (dated 17th February 2023) provided to the TGA separate from the Type J dossier 
proposes removal of the requirement for prescriber certification. Please state how this 
proposed amendment aligns with the justification provided in the Clinical Overview Addendum 
to support the proposed expansion of prescriber eligibility - ‘MS Health proposes to continue 
providing the same (existing) standardised training for all potential prescribers (as detailed in the 
current approved Australian RMP) and doing so will ensure a minimum baseline of education 
regardless of training background’.  

2. Please confirm whether the standardised training program will remain in place for all 
prescribers of MS-2 Step in Australia. 

If not, please state how the risk with the proposed expansion of prescriber eligibility from 
medical professional to healthcare professional will be minimised.  

8. Review of Sponsor’s response 
The Sponsor stated the evaluation report was reviewed for errors of fact or omissions and no 
corrections are required. 

As part of the Section 31 response the Sponsor provided an updated PI (e004967 (0012-) - 
Product Information - Annotated) which includes additional proposed changes to Section 4.2 to 
remove ‘and certified training’ as follows:  

 
The Sponsor response to the Clinical Questions (e004967 (0012-) - Response - 2023-04 
Response to S31 Request, MS3) is copied below:  

 

Question 1: The RMP (dated 17th February 2023) provided to the TGA separate from the Type J 
dossier proposes removal of the requirement for prescriber certification. Please state how this 
proposed amendment aligns with the justification provided in the Clinical Overview Addendum 
to support the proposed expansion of prescriber eligibility - ‘MS Health proposes to continue 
providing the same (existing) standardised training for all potential prescribers (as detailed in the 
current approved Australian RMP) and doing so will ensure a minimum baseline of education 
regardless of training background’. 

Sponsor response: The Sponsor confirms that the existing standardised training (the Medical 
Education Program) will still be available for all healthcare practitioners that prescribe MS-2 
Step via the existing online website (www.ms2step.com.au). The change proposed in the most 
recent submitted update to the RMP was to remove the mandatory aspect of the training and 
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the subsequent certification. As detailed in Question 2 below, it is the prescriber’s obligation to 
acquire the knowledge and skill to prescribe a drug safely (which is a fundamental aspect of 
their practice), regardless of whether the RMP includes mandatory certification of prescribers. 
In the decade since the registration of MS-2 Step, the Sponsor has seen a number of education 
and training resources developed to support prescribers beyond that offered by the Medical 
Education Program included in the initial registration of the product. Examples include: 

- Women’s Health Victoria (https://whvtraining.com.au/product/early medical abortion/), 

- Family Planning NSW (https://www.fpnsw.org.au/medical-abortion-online),  

- the AusCAPPS network, an online community of practice network to support providers of early 
medical abortion (https://medcast.com.au/communities/auscapps) 

- the compulsory module for RANZCOG trainees 

- electronic Therapeutic Guidelines. 

These resources are all available for clinicians who have an interest and wish to understand 
more about this area of medicine. The Sponsor notes that these alternate training resources are 
not subject to TGA oversight via incorporation into formal documentation such as an RMP. The 
need for the current approved restriction criteria (i.e. mandatory certification and training), 
while prudent and likely necessary at the time of first registration, is diminished in view of such 
extensive experience and availability of training.  

The Sponsor would also request the assessor consider MS-2 Step in comparison with other 
products on the ARTG (with greater risk profiles), but which don’t have the same restrictions or 
mandatory programs in place before the product can be prescribed. The expectation for these 
other products being that a prescriber would be professionally competent before prescribing 
any product. The Sponsor is simply asking the same standard to be applied to MS-2 Step.  

Therefore, to reiterate the above, the Sponsor does not plan to remove the Medical Education 
Program, they only propose to remove this from being mandatory and subsequently not part of 
the RMP. 

 

Question 2: Please confirm whether the standardised training program will remain in place for 
all prescribers of MS-2 Step in Australia. 

If not, please state how the risk with the proposed expansion of prescriber eligibility from 
medical professional to healthcare professional will be minimised.  

Sponsor response: As above, the Sponsor proposes to remove the mandatory component and 
associated certification of the Medical Education Program (currently included as part of the 
approved RMP and PI for MS-2 Step).  

As detailed in the recently submitted draft RMP, the Medical Education Program will still be 
available to all treating healthcare practitioners. The sponsor is committed to continuing to 
improve patient access to the product by ensuring that training is available for prescribers and 
dispensers.  

In accordance with the Australian Health Practitioner Regulation Agency (AHPRA) position, 
when a practitioner’s practice is believed to be, or may be, unsatisfactory:  

“Unsatisfactory professional performance, of a registered health practitioner, means the 
knowledge, skill or judgment possessed, or care exercised by, the practitioner in the practice of the 
health profession in which the practitioner is registered is below the standard reasonably expected 
of a health practitioner of an equivalent level of training or experience [ 1 ].”  
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Therefore, the prescriber’s obligation to acquire the knowledge and skill to prescribe a drug 
safely is a fundamental aspect of their practice, regardless of whether the prescriber is a medical 
professional or healthcare professional. This is the case for most (if not all) other medicines 
where a prescriber is expected to understand when the medication can and cannot be 
prescribed; any testing, monitoring or other activity that must occur before administration; 
obtaining informed consent; and providing follow-up care as appropriate.  

Therefore, the Sponsor does not believe that the removal of the mandatory certification (by 
completion of the Medical Education program) will result in any additional risk when the 
prescriber eligibility is changed from a medical professional to a healthcare professional as the 
Medical Education Program will continue to be available online via the existing website 
(www.ms2step.com.au), along with other education and training resources that are available 
over and above the Sponsor specific training. 

 

Evaluator comment: The Sponsor’s responses are noted. The justification provided by the 
Clinical Expert in the Clinical Overview Addendum to expand prescriber eligibility to include 
non-physician prescribers (in accordance with individual state and territory requirements) 
included assurance the existing standardised training for all potential prescribers as per current 
approved Australian RMP (i.e. mandatory practitioner training and certification) would be 
maintained, and was supported by data provided in the dossier. As noted in this report, all 
providers underwent MToP training in the Warriner et al. and Jejeebhoy et al. studies (including 
certification in the Warriner et al. study) 6, 7, and the Kopp Kallner study 5 recruited nurse-
midwives experienced in MToP who received additional ultrasound training. The proposed 
removal of ‘and certified training’ from the proposed PI provided with the Section 31 response 
does not align with the Clinical Expert’s assertion that ‘a minimum baseline of education 
regardless of training background will continue to be provided’ and data included in the 
submission to support the proposed expansion of prescriber eligibility.  

9. Second round recommendation regarding 
authorisation 

A recommendation regarding authorisation of the Type J application for MS-2 Step composite 
pack is not able to be provided. 

As stated at Round 1, the data provided in the submission support the proposed changes to the 
boxed warning to amend ‘medical practitioner’ to ‘healthcare practitioner’ and to amend ‘doctors 
with the appropriate qualifications and certified training’ in Section 4.2 to ‘healthcare 
practitioners with the appropriate qualifications and certified training’ (in accordance with 
individual state and territory requirements) on the basis the existing standardised training for 
all potential prescribers is maintained. 

However, the Sponsor also proposes to remove ‘and certified training’ from the PI provided with 
the Section 31 response. The proposed changes to the PI include expansion of prescriber 
eligibility more broadly with proposed changes to current risk management measures to 
remove mandatory certified training for prescribers. There is uncertainty regarding the risk of 
expanding prescriber eligibility and removing the requirement for certified training. ACM 
advice is recommended.  

The Delegate’s attention is drawn to inconsistencies noted in Sections 4.2, 4.4, 4.6 and 4.8 of the 
MS-2 Step composite pack PI with the proposed expansion of prescriber eligibility as discussed 
in Section 4.1.2 of this report. These are considered outstanding issues to be addressed should 
the application be approved. 
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11. Supporting information, tables and figures 

11.1. Study synopses 
Not applicable.  

11.2. Other supporting tables and figures 
Table 1: Prescribers: number of women of childbearing age per prescriber by region 

 
Source: MS Health – July 2022 Update, Dispenser and prescriber program, Module 5.4 (e004967 (0007-) - MS 
Health 2022 - Update) 

 

Table 2: Demographic characteristics of women 

 
Source: Table 1, Kopp Kallner et al. 5 
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ACT NSW NT QLD SA TAS vwc WA 

Metro 2933 2246 2173 2681 1738 3132 

Regional 13 1656 492 1592 2795 1068 1083 1666 

Remote - 2825 612 644 1685 2106 0 961 

Note: a zero value indicates there are locations in that state or territory with that classification 
but no prescribers or dispensers are registered. A dash signifies there are no locations in that 
state or territory that fal l under that classification. Classi fications align with definitions provided 
by t he Australian Bureau of Statistics (ABS). 

Age 
Gestational age at 

ultrasound (day5) 

Gravidi y 

Parity 

Miscarriage 

TOP, su gical. 
TOP, medic.; I 

Vaginal deliveries 

C aesa ian section 

Alloc_at:ed to 
nurse-midwife 

n • 535 
Media , (range) 

27 (18 47) 
45 (30 63) 

2 (0 13) 

0 (0 5) 
0 (0 ) 
0 (0- 3) 
0 (0 ) 
0 (0- 5) 

0 (0 3) 

Allocated to doctor 
n • 533 

Median (range) 

27 {1& 46) 
45 {2 63) 

2 {0 14) 

0 {O ) 

0 {0 5) 

0 { 5) 

0 { 5) 
0 (0 6) 

0 (0 3) 

There were no !>tatistica lly significant differences b--etween · e 
groups_ 
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Table 3: Reasons for surgery 

 
Source: Table S2, Kopp Kallner et al. 5 

 

Table 4: Reason for complication (defined as an unscheduled visit for symptoms that led 
to further treatment) 

 
Source: Table S3, Kopp Kallner et al. 5 

 

Table 5: Reason for second opinion consultation 

 
Source: Table 3, Kopp Kallner et al. 5 
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Reason for surgery Allocated to nurse Allocated to Total of women 
mid =:5) physician (N = 12 

Incomplete TOP :5 7 
Bleeding (unsched'u]e<l) 0 3 
Prolonged bleeding O 1 
Pain O 1 
Total :5 12 

one· of the diffeJ1ences reached statistical significance 

Reason fm the Allocated Al!ocated to 
unscheduled visit To nurse midwife physician 

(%} (%) 

12 
3 
1 
1 
17 

Total 

(%) 
(11=493, 4 1 missi.ng1} (11=472, 61 missing} {n=965, 102 missing} 

Bleeding 2 (0.4) 4 (0.8) 6 (0.6) 
Bte.eding due to 8 (1 .6) 5 (1.1) 13 (1 .3) 
incomplete TOP 
Symptoms of 0 (0) 1 (0.2) 1 (0. 11) 
continuing pregnancy 
Paiin 2 (0.4) 7 (1.5) 9 (0.9) 
Positive u-hCG 1 4 (0.8) 2 (0.4) 6 (0.6) 
Pmtonged bleed ing 0 (0) 2 (0.4 ) 2 (0 .. 2) 
Stg1ns of infection 3 (0.6) 6 (1.3) 9 (0.9) 
Unknown 1 (0.2) 2 (0.4) 3 (0.3) 
Total 20 {4.11~ 29 {6.11~ 49 {5.11} 
None of the differences reached statistical sign ificance ,(p::>O 05).U-hcg= urinary human 
cho:r1011ic gonadotropin with cut off 500 IE/ml ,(s,pecifi,ed in fle text) 

Reason for consu ltartion Al located to nurse--midwiie Allocated to doctor 
n(%) n (%) 

Multiple pregnancy 7 (1.3) 1 (0.2) 

l-ligh serum hCG• 0 (OJ 1 (0.2) 
In formation 3 (06) 1 (0.2) 

Medical reasons 13 (2.4) 4(0.8) 

Ultrasound 59 (11) 8( 1.5) 

Unknown 3 (0.6) 4(0.8) 

Prescription/second opinion 54 (10) 4(0.8) 
for suspected bacterial vaginosis 

Total 535 533 

*hC G, human chorionic gonadotropin. 

Total 
n (%) 

8 (0.7) 

l (09) 
4 (04 ) 

17 ( 1.6) 
67 (6 3) 

7 (07) 
58 (5 4 ) 

1068 



Therapeutic Goods Administration 

Submission PM-2022-05475-1-5 Clinical Evaluation Report for MS-2 Step composite pack [mifepristone and 
misoprostol] 

26 of 28 

 

Table 6: Outcomes of medical abortion by type of provider 

 
Source: Table 4, Warriner et al. 6 

 

Table 7: Medication abortion failure rates, by provider type, and differences in failure 
rates between provider types (and 95% CI) 

 
Source: Table 3, Jejeebhoy et al. 7 
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Continuing pregna.ncy 0 5 (1-Cl%) 
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Incomplete abortion 
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Ayurvedic physicians 
(Nee382) 
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2,1 
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Nurses 
(N=,393) 

4.6 
1.8 
:ui 

AUopathic physicians 
IN,,3891 
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Table 8: Subgroup Analysis: First Trimester Medication Abortion - Safety and 
Effectiveness 

 
Source: Table S5, Schummers et al. 9 

 

Table 9: Subgroup Analysis: First Trimester Medication Abortion - Severe Adverse Event 
and Complication Components 

 
Source: Table S6, Schummers et al. 9 
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Abortion safety and effectiveness outcomes according to mifepristone regulatory period among fi rst trimester medication abortions only in 
Ontario, Canada: January 2012 - December 20 16 vs. ovember 7 20 17 - March 15 2020 
Policy period Pre-mifepristone Mifepristone with 

First trimester medication abortions per 
eriod 

Abortion safety outcomes 
Severe adverse events* 
Abortion complications** 
Abortion effectiveness outcomes 
Subsequent uterine evacuation* .. 
Intrauterine pregnancy continuing to 
subsequent delivery 

Jan 2012- Dec 201 6 
2,956 

11 (%) 

0 (0.00) 
15(0.5 1) 

344 (11.6) 
0 (0.00) 

restrict ions 
Jan - Nov620 17 

2,671 

11 (%) 

0 (0.00) 
24 (0.90) 

239 (8.9) 
7 (0.26) 

Mifepristone as a nonnal 
prescription 

Nov 7 2017 - Mar 2020 
25,754 

11 (%) 

<6**** (n/a) 
196 (0.76) 

1,160 (4.5) 
34 (0. 13) 

Ectopic pregnancy detected post-abortion 19 (0.64) 13 (0.49) 89 (0.35) 
• Severe adverse- cvcnl mdudcs blood tn1.nsfus1on. abdommal surgery (laperotomy. laparoscopy. hysterectomy). ICU admission. or scps.is.. a ll concUJTcnt \\ri lh an abortion complication. Soc dc1D1lcd dcfminon 
in Supplemental Table l. 
•" Abortion oomplicanons include incomplc' te or complccc abortion complicated by in fct:tion, hanorrhagc. embolism. damage lo pelvic organs. venous compbcalions. or other complications after an rnduccd 
abortion. Sec cktallod definition in Supplemental Table L 
• nsubseqUleflt uterine c,racuauon includes aspi.rauon. rc-sspirat1on. or sut>s.equeni abonion procedure in the same prcgn.nncy . 
..,.,. Cdls with (ewer lhan 6 e,rcnts cannot be reported due to privacy and confidentiality requirements of our data sleY,,"'8.J"d_ 

Incidence of components of severe adverse event and abortion complication outcomes according to mifepristone practice res triction policy 
periods among firs t trimester medication abort ions only in Ontario, Canada: January 20 12 - December 20 16 vs. ovember 7 2017 -
March 15 2020 
Policy period Pre-mifepristone Mifepristone with Mifepri stone without restrictions 

restrictions 
Jan 20 12- Dec 2016 Jan - Nov 6 20 17 Nov 7 2017 - Mar 2020 

11 (%) n (%) 11 (%) 
Severe adverse event components 
Blood transfus ion 0 (0.00) 0 (0.00) 0.03 
Abdominal surgery 0.00 <6*** (n/a) 0.06 
ICU admission 0.00 0.00 <6*** (n/a) 
Seesis 0.00 0.00 <6*** (n/a} 
Abortion complication components 
Infection <6*** <6•** (n/a) 0.08 
Hemorrhage 0.37 0.60 0.49 
Shock 0.00 0.00 0.00 
Renal fa ilure 0.00 0.00 0.00 
Damage to pelvic organs 0.00 <6*** 0.00 
Other <6*•* <6*** 0.2 1 
,..,. Cells wilh fcv.·er than 6 e\'ents rnnnot be rcpor1cd due to pnvacy and confldentiahty requirements of our data st,::-ward. 



 

 

Therapeutic Goods Administration 
PO Box 100 Woden ACT 2606 Australia 

Email: info@tga.gov.au Phone: 1800 020 653 Fax: 02 6232 8605 
https://www.tga.gov.au 
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From: DUFFY, Tracey
Sent: Wednesday, 24 May 2023 12:39 PM
To: HENDERSON, Nick; 
Cc: LANGHAM, Robyn
Subject: RE: FW: ACM 39 (June 2023) Report and Agenda [SEC=OFFICIAL]

Ok thanks  
 ‐ I don’t need to see the agenda items. 

I note the meeting is on during SE so we won’t get questions about any outcome either. 
Tracey  

‐‐‐ 
Sent from Workspace ONE Boxer 

On 24 May 2023 at 12:05:50 pm ACST, HENDERSON, Nick <Nick.Henderson@health.gov.au> wrote: 

Hi Tracey 
The only one that stands out is the consideration of removing the restrictions in the PI for MS‐ 2Step. This 
has received media attention and Robyn and I are also fielding calls and text messages form Minister 
Kearney’s office on when a decision will be made. But looking at the comment in the last column (below), it 
should be well received. 
Nick 

2.13 

Type J (Variation to 

the registered 

entry resulting in a 

change in PI) 

mifepristone/misoprostol 

(MS‐2 Step) 

PM‐2022‐05475‐1‐5 

MS Health Pty Ltd 

TRIM ‐ Delegates Overview: 

D23‐5368342 

Full agenda package: 

Available 25 May 

Section 4.2 of the current PI 

advises MS‐2 Step can only be 

prescribed by doctors with the 

appropriate qualifications and 

certified training. The Sponsor 

proposes to amend ‘medical 

practitioner’ in the boxed 

warning and ‘doctors’ in Section 

4.2 of the PI to ‘healthcare 

practitioners’ as well as remove 

the requirement for prescriber 

certification. Removal of 24‐hour 

phone service for patients is also 

proposed. 

Same 

From: DUFFY, Tracey <Tracey.Duffy@health.gov.au>  
Sent: Wednesday, 24 May 2023 11:56 AM 
To:  @health.gov.au>; HENDERSON, Nick <Nick.Henderson@health.gov.au> 
Subject: Re: FW: ACM 39 (June 2023) Report and Agenda [SEC=OFFICIAL] 
Thanks ‐ Nick are any of the agenda items going to be contentious or have any media scrutiny?  

‐‐‐ 
Sent from Workspace ONE Boxer 
On 24 May 2023 at 11:20:01 am ACST,  @health.gov.au> wrote: 

Dear Tracey 

s22
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Document 9
FYI 

Please let me know if you want to see/ discuss any of the agenda papers. You are not attending this 
meeting due to Senate Estimates. 
Regards 

Healt h Products Regulat ion Group 
Aust ralian Government, Department of Health and Aged Care 

T:- I E:- @health.gov.au 
PO Box 100, Woden ACT 2606, Aust ral ia 
The Department of Health and Aged Care acknowledges First Nations peoples as the Traditional Owners of Country 

throughout Australia, and their continuing connection to land, sea and community. We pay our respects to them and 

their cultures, and to all Elders both past and present 

From:-@health.gov.au> 
Sent: Tuesday, 23 May 2023 3:56 PM 
To: @health.gov.au>; LANGHAM, Robyn 

>; HENDERSON, Nick <Nick.Henderson@health.gov.au> 
@health.gov.au>; SIMPSON, Andrew 

health.gov.au>; @health.gov.au>; 
@health.gov.au>; @health.gov.au> 

Subject: ACM 39 (June 2023) Report and Agenda [SEC=OFFICIAL] 
Good afternoon All, 
Please see attached the Deputy Secretary brief for ACM 39 (1 and 2 June 2023) including TRIM links 
to Delegate's Overviews and agenda packages (also available via D23-5399747) 
This meeting w ill be held as a face to face meeting here at the TGA (we note that Tracey will be an 
apology for this meeting). 
The meeting t imetable is available at D23-5364821. 
Thank you. 
Kind regards, 

ACM Secretariat and Prescription Medicine Expert Advice Service 
Prescription Medicines Authorisation Branch 
Phone: I Email:. @health.gov.au 

Therapeutic Goods Administration 
Department of Health and Aged Care 
PO Box 100 
Woden ACT 2606 
www.tga.gov.au 

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally privileged 
information. If you are not the intended recipien t, you are notified that any use or dissemination of this communication is 
strictly prohibited. If you receive this transmission in error please notify the author immediately and delete all copies of this 
transmission. 
This response is general information given to you without prejudice; it is not binding on the TGA and you should get your 
own independent legal advice to ensure that all the legislat ive requiremen ts are met. 

[SEC=OFFICIAL] 

[SEC=OFFICIAL] 

2 
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From: 
To: 

Cc: 
Subject: 

Date: 
Attachments: 

Hi All 

* *URGENT MEDIA RELEASE - PBS - MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent 
decision [SEC=OFFICIAL:Sensitive] 
Thursday, 22 June 2023 12:44:28 PM 

iroaQeQQ4 PDQ 
iroaQeQQS PDQ 
iroaQeQQZ PDQ 
iroaQeQQS PDQ 
MejtWater Release - MS Health - MS-2 Step - Amended PI+ap docx 
iroaQeQQ2 PDQ 
iroaQeQQ3 PDQ 
iroaQeQQ9 PDQ 

Please see the attached draft Media Release in relation to t he amendments to restrictions on 
prescribing of MS-2 Step. 
The draft has been cleared by Nick and Adriana (TAAD). TAAD are liaising with MS Health on next 
steps to progress PBS listing. 
Happy to discuss 

~ . Exports ,od Eng .. ement 
Prescription Medicines Authorisation Branch 

Medicines Regulation Division I Therapeutic Goods Administration 
Australian Government, Department of Health and Aged Care 
T:--1 E:~ @bealtb qoy au 
P~ oden~ lia 

The Department of Health and Aged Care acknowledges the traditional owners of country throughout Australia, and 
their continuing connection to land, sea and community. We pay our respects to them and their cultures, and to elders 
both past and present 

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Wednesday, 21 June 2023 9:39 AM 

@health.gov.au>; 
@health.gov.au>; 

@health.gov.au>; @Health.gov.au>; 
HENDERSON, Nick <Nick.Henderson@healt h.gov.au>; SIMPSON, Andrew 
<Andrew.Simpson@health.gov.au>; AST Application Support Team 

@health.gov.au> 
@health.gov.au>; Streamlined Submission 

@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>; 
@health.gov.au>; KAY, Elspeth <Elspeth.KAY@Health.gov.au> 

Subject: RE: Update - PBS - MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent 
decision [SEC=OFFICIAL:Sensitive] 

Thanks againllll 

robyn 

From: @health.gov.au> 
Sent: Wednesday, 21 June 2023 9:37 AM 

To: LANGHAM, Robyn <.a...Ro.._b._y'"'"n'"'"'.LA"'-"-N'""G"'"H-"'-"-'"'""--'-'-"'""'"'""'"'-"~= 
@health.gov.au>; 

@health.gov.au>; @Health goy au>; 
HENDERSON, Nick <Nick.Henderson@healt h.gov.au>; SIMPSON, Andrew 
<Andrew.Simpson@health.gov.au>; AST Application Support Team 



@health.gov.au>
Cc: @health.gov.au>; Streamlined Submission

@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;
@health.gov.au>; KAY, Elspeth <Elspeth.KAY@Health.gov.au>

Subject: Update - PBS - MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent
decision [SEC=OFFICIAL:Sensitive]
Hi Nick and Robyn,
I’ve talked with the PBAC secretariat this morning. Here’re some updates:

Submission to change to PBS streamlined authority: Yes, this was recommended by the
PBAC at its March meeting. It hasn’t been announced as the department is waiting for the
required documents from the sponsor who didn’t know they had to submit the
documents.
Submission to amend/remove treatment criteria under PBS authority ‘must be treated by
a prescriber who is registered with the MS-2-Step Prescribing Program’
(https://www.pbs.gov.au/medicine/item/10211K.): No, no submission was considered by
PBAC at its March meeting. The PBS secretariat has received the submissions for PBAC to
consider at its next meeting. They will search through the list and confirm whether the
sponsor has made a submission.
Process to amend/change treatment criteria: Unlike submissions for market authorisation,
submissions to PBAC do not have to be made by the sponsor. If the sponsor hasn’t made
the submission, the Department, following the TGA’s decision, can decide to find a
different applicant, or even be the applicant. The question is whether there is such
appetite. They will escalate the question and provide advice after a discussion by the SES.
Confirmation of the TGA’s imminent decision: They have asked us to hold off the public
announcement until they have provided their input, but they do understand that we have
to make the announcement and the decision very soon. They will provide written advice
on the above issues ASAP, hopefully before mid-day.

I’ll continue to follow up and send response from TAAD.
Regards,

 
Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Tuesday, 20 June 2023 5:21 PM
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To: @health.gov.au>; 
@health.gov.au>; 

@health.gov.au>; @Health.gov.au>;
HENDERSON, Nick <Nick.Henderson@health.gov.au>; SIMPSON, Andrew
<Andrew.Simpson@health.gov.au>; AST Application Support Team

@health.gov.au>
Cc: @health.gov.au>; Streamlined Submission

@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;
@health.gov.au>

Subject: RE: RMS advice: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent
decision [SEC=OFFICIAL:Sensitive]
Thanks,
Would be nice to have it all tidy for an announcement..
robyn

From: @health.gov.au> 
Sent: Tuesday, 20 June 2023 5:15 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>; 

@health.gov.au>; 
@health.gov.au>; @Health.gov.au>;

HENDERSON, Nick <Nick.Henderson@health.gov.au>; SIMPSON, Andrew
<Andrew.Simpson@health.gov.au>; AST Application Support Team

@health.gov.au>
Cc: @health.gov.au>; Streamlined Submission

@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;
@health.gov.au>

Subject: RE: RMS advice: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent
decision [SEC=OFFICIAL:Sensitive]
Hi Robyn,
I’ll follow up with TAAD on this question. May not be a quick answer tonight. My understanding
is that the request to change to authority streamlined script didn’t include the removal of
prescriber registration, as the PBAC has made the decision to follow TGA requirements on
matters like this several years back.
I’ll let you all know as soon as I have any update.
Regards,

 
Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au
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Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Tuesday, 20 June 2023 5:07 PM
To: @health.gov.au>; 

@health.gov.au>; @health.gov.au>; 
@Health.gov.au>; HENDERSON, Nick <Nick.Henderson@health.gov.au>; SIMPSON,

Andrew <Andrew.Simpson@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;

@health.gov.au>
Subject: RE: RMS advice: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent
decision [SEC=OFFICIAL:Sensitive]
Thanks all..
I had not realised there was still requirement for registration on the PBS.. is it possible to find out
where the request to amend the PBS is up to ?? I know there was a request to change to
Authority streamlined script..
Robyn

From: @health.gov.au> 
Sent: Tuesday, 20 June 2023 5:00 PM
To: @health.gov.au>; 

@health.gov.au>; LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>; 
@Health.gov.au>; HENDERSON, Nick <Nick.Henderson@health.gov.au>;

SIMPSON, Andrew <Andrew.Simpson@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;

@health.gov.au>
Subject: RE: RMS advice: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent
decision [SEC=OFFICIAL:Sensitive]
HI all,
Looping in  as she is now back 

From: @health.gov.au> 
Sent: Tuesday, 20 June 2023 4:59 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>; 

@Health.gov.au>; HENDERSON, Nick <Nick.Henderson@health.gov.au>; SIMPSON,
Andrew <Andrew.Simpson@health.gov.au>; 

@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;

@health.gov.au>
Subject: RMS advice: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision
[SEC=OFFICIAL:Sensitive]
Hi Robyn,
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Thanks for seeking confirmation on RMP changes. The relevant changes in the RMP have been
evaluated and accepted as part of the evaluation for the same submission. The new RMP
condition of registration requires the implementation of the updated RMP that has removed the
following:

Pharmacist registration
Prescriber certification, and re-certification

Neither the 24-hour phone service, nor being prescribed by a medical practitioner has been an
RMP requirement. Therefore, the RMP updates align with those in the approved PI.
It should be noted that the PBS authority requirements still include prescriber registration at this
stage: https://www.pbs.gov.au/medicine/item/10211K.
Let me know if you need any further information.
Regards,

 
Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Tuesday, 20 June 2023 4:44 PM
To: @Health.gov.au>; HENDERSON, Nick
<Nick.Henderson@health.gov.au>; SIMPSON, Andrew <Andrew.Simpson@health.gov.au>;

@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>; 

@health.gov.au>; @health.gov.au>
Subject: RE: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision
[SEC=OFFICIAL:Sensitive]
Thanks . understand.
I think we need to line up any RMP changes with the PI changes.. in terms of any
announcements,
Robyn

From: @Health.gov.au> 
Sent: Tuesday, 20 June 2023 4:42 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>; HENDERSON, Nick
<Nick.Henderson@health.gov.au>; SIMPSON, Andrew <Andrew.Simpson@health.gov.au>;

s22

s22

s22

s22

s22

s22

s22

s22 s22

s22 s22

s22

s22

Document 10

• 
• 

-
- ---

-



@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>; 

@health.gov.au>; @health.gov.au>
Subject: RE: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision
[SEC=OFFICIAL:Sensitive]
Hi Robyn,

There is no mention within the currently approved PI on the ARTG relating to the
registration/certification of dispensing pharmacists, only doctors. This is the relevant part of
Section 4.2 within the amended PI with tracked changes: 

I’ve cc’ed in  from RMS who will be able to advise you relating to the RMP.
Kind regards,

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Tuesday, 20 June 2023 4:18 PM
To: HENDERSON, Nick <Nick.Henderson@health.gov.au>; 

@Health.gov.au>; SIMPSON, Andrew <Andrew.Simpson@health.gov.au>;
@health.gov.au>; AST Application Support Team

@health.gov.au>
Cc: @health.gov.au>; Streamlined Submission

@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>
Subject: RE: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision
[SEC=OFFICIAL:Sensitive]
Thanks and team..
Just to clarify – does the amended PI include removal of registration and certification for both
prescribers AND dispensing pharmacists??
Also not sure what will happen with the RMP.. grateful for some help if you can,
Robyn

From: HENDERSON, Nick <Nick.Henderson@health.gov.au> 
Sent: Tuesday, 20 June 2023 3:59 PM
To: @Health.gov.au>; SIMPSON, Andrew
<Andrew.Simpson@health.gov.au>; 

@health.gov.au>; AST Application Support Team
@health.gov.au>

Cc: @health.gov.au>; Streamlined Submission
@health.gov.au>; DUFFY, Tracey <Tracey.Duffy@health.gov.au>;

LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Subject: RE: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision
[SEC=OFFICIAL:Sensitive]
Thanks 
This is great news. Could you draft an urgent web statement, I would like to share this with MOs
ahead of decision being made (at least 24 hours) so we do need to manage the timing of
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decision, provision of information and comms 

Nick 

From: @Health gay au> 
Sent: Tuesday, 20 June 2023 3:56 PM 

To: HENDERSON, Nick <Nick.Hende • IMPSON, Andrew 

• lth.gov.au>; 

......,.~"--"-'-'--'-==u>; AST Application Support Team 
@health.gov.au> 

@hea lth.gov.au>; Streamlined Submission 

@healt h.gov.au> 

Subject: MS-2 Step - Type J - PM-2022-05475-1-5 - preparing for imminent decision 

[SEC=OFFICIAL:Sensitive] 

Hi all, 

The Type J application for MS-2 Step composite pack (mifepristone and misoprostol) was 

recently discussed at t he June 2023 ACM meeting. This Type J application seeks to amend the PI 

for MS-2 Step to: 

• Change the prescribing from medical practit ioner to healthcare practitioner 

• Remove t he requirement for prescriber certificat ion 

• Remove t he sponsor managed 24-hour phone service for patients 

{NB: MS-2 Step is indicated for medical termination of intrauterine pregnancy up to 63 days gestation] 

The Delegate is aiming for a decision as soon as possible, subject to receipt of some final data 

from the sponsor, which is expected today or tomorrow. 

Nick/ Andrew -
1. Is the potential decision timing of this week acceptable from your perspective? 

2. Do you think any additional comms is required? (e.g. web statement) . We can send the 

decision letter to t he sponsor under embargo if needed. 

- - FYI, in case there are addit ional media enquiries 

AST - FYI for ARTG entry timing; in addition to the updated PI, there w ill be an updated RMP 

condit ion of registration imposed within the approval letter 

Kind regards, 

Medicines Regulation Division I Health Products Regulation Group 
Australian Government, Department of Health and Aged Care 
T:--1 E:- @health.gov.au 
L~ rn 
PO Box 100, Woden ACT 2606, Australia 

rJrlC 
The Department of Health and Aged Care acknowledges First Nations peoples as the Traditional Owners of Country 
throughout Australia, and their continuing connection to land, sea and community. We pay our respects to them and 
their cultures, and to all Elders both past and present. 

From: @health.gov.au> 

Sent: Tuesday, 20 June 2023 12:24 PM 

To: Approval letter request <PES.request @Hea lth.gov.au> 

Subject: PM-2022-05475-1-5 - Type J - Urgent [SEC=OFFICIAL:Sensitive] 

Dear_ , 



Just a heads up. This is urgent request. I am just waiting on one 24 hour phone call change data
to come through. If it is not used much, I will be ready to approve this application. We will need
to inform  and Nick before we can send it out.
Please draft an approval letter for Type J –
Approvable PIs –
e004967 (0016-) - Product Information - Clean
e004967 (0016-) - Product Information - Annotated
Thank you
Kind regards

Director
Prescription Medicine Authorisation Branch

Health Products Regulation Group
Australian Government, Department of Health and Aged Care
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Australian Government 

Department of Health and Aged Care 

Therapeutic Goods Administration 

MEDIA RELEASE 

Amendments to restrictions for prescribing of 
MS-2 Step (Mifepristone and Misoprostol) 

XXJuly2023 

On XX July 2023, the Therapeutic Goods Administration (TGA) approved an application 
from MS Health to amend restrictions on the prescribing ofMS-2 Step (Mifepristone and 
Misoprostol) . 

A number of changes to prescribing requirements have been made. Previously, MS-2 Step 
was only able to be prescribed by a medical practitioner (a doctor) who had been certified to 
prescribe the medicine. TI1e TGA's decision means that MS-2 Step can now be prescribed by 
any healthcare practitioner with appropriate qualifications and training - this may include 
mu·se practitioners and GPs. 

Noting these eased restrictions, a new waming/instmction has been included in the ~roduct 
hlfonnatio~ which provides infonnation about circtunstances where a eerson should be ____ _ - 7 Commented-.;;,i; 
refeffed to a medical practitioner. _________ _, 

TI1e decision to approve these amendments was informed by expert advice from the Advisory 
Committee on Medicines, an independent committee with expe,tise in scientific, medical and 
clinical fields and including consumer representation. 
I 
TI1e TGA has also approved a number of other regulatory changes to MS-2 Step, including 
removal of pham1acist registration requirements and removal of the sponsor-managed 24-
hour telephone helpline for patients. I_ __________________________________ - -7 Commented~----=•y_n_ot_n_eed_ this_· ______ _, 

!Following these regulatory changes, en Bj:lj:llieetiell te &&1et1e changes to the Phannaceutical 
Benefits Schedule (PBS) listing will shortly be considered by Pharmaceutical Benefit 
Adviso,y Committee, who will advise on these matters in coming weeks. I _____________ _ - 7 Commented __ e_vi_·e_w_b"'"y _TAAD _______ __, 

Contact for members of the media: 
• Email: news@health.gov.au 
• Phone: 02 6289 7400 
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From: 
To: 
Cc: 

Subject: 

Date: 

--;-, 
RE: ATTN Tracey: URGENT - For dearance ASAP: News request - ABC - Abortion pill - Due ASAP 
[SEC=OFFIOAL] 

Attachments: 
Wednesday, 10 May 2023 8:03:00 PM 
iroaQeQQ3 PDQ 
iroaQeQQS PDQ 

Thanks - cleared response below t hat includes some edits. 

Tracey 

From: @health .gov.au> 

Sent: Wednesday, 10 May 2023 7:50 PM 

To: DUFFY, Tracey <Tracey.Duffy@health.gov.au> 

Cc: @health.gov.au>; LANGHAM, Robyn 

<Robyn.LANGHAM@Health.gov.au>; 

SIMPSON, Andrew <Andrew.Si 

U>; 

• • I 

@tga.gov.au>; health.gov.au> 

Subject: ATTN Tracey: URGENT - For clearance ASAP: News request - ABC - Abortion pill - Due 

ASAP [SEC=OFFICIAL] 

Importance: High 

Dear Tracey, 

Please find response below, to the ABC media query, Nick has cleared. 

For your urgent clearance please. 

Query: 

I'm trying to follow up this st01y from the Comier Mail regarding access to abo11ion pill 
in Queensland. 

https· Uwww conrjennail corn an/]ifestyie/abmtiou-piU-q]d-nurses-midwives-to-gaiu
prescription-powers/news-sto1y/3bb726efd70ebdfdfil63a254de2fe608 

I'm wondedng if the TGA can provide confnmation of this proposed change? 

How far away is the TGA approval? 
Proposed response: 

The TGA can confirm that it is current ly expediting an evaluation of MS Healt h's 

application to broaden prescribing powers for mifepristone and misoprostol. The 

application will be considered at the next meeting of the Advisory Committee on 

Medicines (ACM) in June 2023, after which t he TGA delegate will make their final 

decision. As wit h all evaluations, the TGA's assessment will carefully consider t he risks 

and benefits a of the proposed change - and will focus on patient safety. Details of the 

TGA's decision, when made, w il l be published on our website. 

To allow prescribing of MS-2 Step by healthcare practit ioners other than doctors, such as 

nurse practitioners and midwives, changes to state and territory law may be required . 

This is because in some jurisdictions, prescribing of medicines in Schedule 4 of t he 

Standard for the Uniform Scheduling of Medicines and Poisons (Poisons Standard) by 

nurses may be unlawful or limited to certain products. 



The comments quoted in the article should be read in the context of the rest of the
evidence provided by Dr Langham at the Inquiry into Universal access to reproductive
healthcare. In particular:

It was universally agreed that what was put in place 10 years ago was no longer relevant. It was
really out of step with current international guidelines and it certainly was not meeting the
needs of the Australian community in what it did…

Dr Langham’s comments refer to the sentiments of the Women's Health Product Advisory
Group on the potential changes, they do not refer to a decision on MS Health’s application.

Kind regards,

HPRG Regulatory Engagement Services
Collaboration Services Section

Regulatory Practice & Support Division | Health Products Regulation Group
Regulatory Engagement Branch
Australian Government Department of Health and Aged Care
P: 
After Hours:  | E: @health.gov.au
Location: Fairbairn, Level 2 South

Direct access to our services and resources.

From: HENDERSON, Nick <Nick.Henderson@health.gov.au> 
Sent: Wednesday, 10 May 2023 7:43 PM
To: KAY, Elspeth <Elspeth.Kay@health.gov.au>
Cc: @health.gov.au>; LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au>; @health.gov.au>;
SIMPSON, Andrew <Andrew.Simpson@health.gov.au>; 

@health.gov.au>; @health.gov.au>; 
@Health.gov.au>; @health.gov.au>

Subject: RE: For clearance: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Thank you approved, please progress to Tracey for clearance
Nick

From: KAY, Elspeth <Elspeth.Kay@health.gov.au> 
Sent: Wednesday, 10 May 2023 7:31 PM
To: HENDERSON, Nick <Nick.Henderson@health.gov.au>
Cc: @health.gov.au>; LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au>; @health.gov.au>;
SIMPSON, Andrew <Andrew.Simpson@health.gov.au>; 

@health.gov.au>; @health.gov.au>; 
@Health.gov.au>; @health.gov.au>

Subject: For clearance: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Importance: High
Dear Nick, for your clearance - below proposed response incorporates PMAB and PB responses. I
have spoken with Robyn and she is comfortable with the response.
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Kind regards
Elspeth

From: KAY, Elspeth 
Sent: Wednesday, 10 May 2023 7:27 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Cc: HENDERSON, Nick <Nick.Henderson@health.gov.au>
Subject: FW: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Hi Robyn, as discussed – pls can you let me know if any concerns about the proposed response.

---
The TGA is considering an application to broaden prescribing powers of mifepristone
and misoprostol through an expedited evaluation process. The application will be
considered at the next meeting of the Advisory Committee on Medicines (ACM), after
which the TGA delegate will make their final decision. As with all evaluations, the TGA’s
assessment will carefully consider the risks and benefits a of the proposed change – and
will focus on patient safety. Details of the TGA’s decision, when made, will be published
on our website.
To allow prescribing of MS-2 Step by healthcare practitioners other than doctors, such
as nurse practitioners and midwives, changes to state and territory law may be required.
This is because in some jurisdictions, prescribing of medicines in Schedule 4 of the
Standard for the Uniform Scheduling of Medicines and Poisons (Poisons Standard) by
nurses may be unlawful or limited to certain products.
The comments quoted in the article should be read in the context of the rest of the
evidence provided by Dr Langham at the Inquiry into Universal access to reproductive
healthcare. In particular:
It was universally agreed that what was put in place 10 years ago was no longer relevant. It
was really out of step with current international guidelines and it certainly was not meeting the
needs of the Australian community in what it did…
Dr Langham’s comments refer to the sentiments of the Women's Health Product Advisory
Group on the potential changes, they do not refer to a decision to on MS Health’s application.

From: @health.gov.au> 
Sent: Wednesday, 10 May 2023 7:02 PM
To: @health.gov.au>; 

@Health.gov.au>
Cc: SIMPSON, Andrew <Andrew.Simpson@health.gov.au>; KAY, Elspeth
<Elspeth.Kay@health.gov.au>; @health.gov.au>; 

@health.gov.au>
Subject: RE: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Hi All
Draft input, I have included relevant Hansard excerpt below. Not sure if we need to
write to the paper and ask them to correct?
The TGA would like to clarify that the application from MS Health, to amend the current
prescribing restrictions for MS-2 Step is still under evaluation. The application will be
considered at the next meeting of the Advisory Committee on Medicines (ACM), after
which the TGA delegate will make their final decision.
The comments quoted in the article must to be read in context with the rest of the
evidence provided by Dr Langham at the Inquiry into Universal access to reproductive
healthcare. In particular:
It was universally agreed that what was put in place 10 years ago was no longer relevant. It
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was really out of step with current international guidelines and it certainly was not meeting the
needs of the Australian community in what it did…
Dr Langham’s comments refer to the sentiments of the Women's Health Product Advisory
Group on the potential changes, they do not refer to a decision to on MS Health’s application.

Additionally, the article infers that a decision will made in a matter of weeks. Dr Langham
indicated that this application would be discussed at the ACM in a matter a weeks, and a
decision would follow soon after. That being said, the TGA is expediting this application.
As with all evaluations, the TGA’s assessment will carefully consider the risks and benefits a of
the proposed change – and will focus on patient safety.
Details of the TGA’s decision, when made, will be published on our website.
Full Hansard is available at: XX

Senator WATERS: I have lots. Thanks very much for being here, Professor Langham
and Ms Duffy. Can I just start off with the last reference you made, Professor
Langham, to the women's health product advisory group, which, if I heard you
correctly—and I'm not hearing very well today—you said was established in June of
last year and had a meeting in October of last year discussing abortion access. Can you
tell us a little bit more, if you're permitted to, about what was discussed and what the
results of that discussion were?

Dr Langham: What was discussed was just that: the barriers to access, and also the
data that was presented to the group was the paucity of availability that was, in part,
from the very low numbers of general practitioners which were registered to prescribe
and also the low number of pharmacists that were registered to dispense. There were
a number of other factors that were identified, and most of these were barriers that
were put in place when the drug was first registered in Australia about a decade ago,
and that was, in part, through a risk management plan and, in part, through the actual
regulatory documents that sit around the registration—the product information
document. It was universally agreed that what was put in place 10 years ago was no
longer relevant. It was really out of step with current international guidelines and it
certainly was not meeting the needs of the Australian community in what it did. We
discussed several options as to how this could be remedied. Along with my earlier
statement that the TGA is not able to evaluate or monitor a drug that's not been
presented to us by a sponsor, we're also unable to make any changes to risk
management plans or product information without an approach from the relevant
sponsor. In Australia, there's just the one sponsor, and that's MS Health. We talked
about where others might be able to make approaches, where other options might be
moving forward. It was a few weeks after that I think that MS Health came to the TGA
with their application to ease some of the restrictions in the risk management plan and
in the prescriber information, namely that there wasn't going to be a requirement for
pharmacists to register but also that there was going to be a removal of the specific
word 'doctor', opening up potentially to all healthcare practitioners, including nurses
and midwives, and that after registration healthcare practitioners would not be
required to do annual certification programs. Because of the clear messaging that had
come out of the working group, I was able to then go to the sponsor and say: 'We
thank you for doing this. We think this is a great step forward, but there's certainly a
lot of very strong sentiment in the community and in the relevant stakeholder groups
that you need to go further.' So we had a discussion trying to share the thoughts of the
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group with the sponsors, and it was after that that the application to amend the
current risk management plan and the PI was expanded further so that their
application that's currently sitting with the TGA, which is being dealt with in an
expedited fashion, includes dropping the requirement for doctors to register with the
company altogether. I would anticipate that without this requirement the stigma that
might be attached to prescribers having to register with the only company in Australia
that provides medical abortion will certainly allow for a greater access and a greater
uptake.

Senator WATERS: Thank you. That's a great run through. I appreciate that. What time
frame are you now working to to assess that revised application?

Dr Langham: At the moment we're talking a couple of weeks. As is part of our process,
I mentioned our external independent clinical advisory committees, and we have one
specifically for the evaluation of medicines. That's our Advisory Committee on
Medicines. I understand that the evaluators that are currently working with the
proposal are planning to take that to the Advisory Committee of Medicine for further
comment, and, if that's going to happen in too long a time, then certainly an out-of-
session consideration could be managed.

Senator WATERS: What further steps are there after that, before such time as
hopefully those reforms would then become reality?

Dr Langham: That's it, once the TGA approves the amended applications.

Senator WATERS: There's no further delay? That just changes like that. You mentioned
a couple of weeks, but then you also said waiting for the special Advisory Committee
on Medicines. What's the longest you think it could be?

Dr Langham: That's a single meeting, and it really has to do with the calendar for the
meetings to which they sit. I'm not sure of when their next sitting is. They generally
happen every couple of months. If it's too far away, then we could certainly have an
out-of-session consideration for something like this.

Senator WATERS: That sounds really positive, and that's following on from when we
previously spoke in estimates as well. With the proposed removal of the restriction for
doctors to register and the removal of the term doctor, will that mean that nurses and
midwives—notwithstanding that the PBS won't change or may not change—will be
able to prescribe both medicines?

Dr Langham: Senator, you've hit upon one of the interesting vagaries of our country,
and that is that not all federal law applies on a state basis. Certainly the states and
territories have their own powers, and allowing prescription of certain drugs and
medicines by nurse practitioners is really on a state-by-state basis.

From: @health.gov.au> 
Sent: Wednesday, 10 May 2023 5:59 PM
To: @health.gov.au>; 

@Health.gov.au>
Cc: SIMPSON, Andrew <Andrew.Simpson@health.gov.au>; KAY, Elspeth
<Elspeth.Kay@health.gov.au>; @health.gov.au>; 
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@health.gov.au>
Subject: FW: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Importance: High
For your input asap pls. Can you pls send your input back to E for inclusion on PB
response so there is not double up on info
Regards

Phone: 
From: News <news@health.gov.au> 
Sent: Wednesday, 10 May 2023 5:42 PM
To: KAY, Elspeth <Elspeth.Kay@health.gov.au>; News <news@health.gov.au>; 

@health.gov.au>; @tga.gov.au>
Cc: DUFFY, Tracey <Tracey.Duffy@health.gov.au>; LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au>
Subject: RE: News request - ABC - Abortion pill - Due ASAP [SEC=OFFICIAL]
Importance: High
Hi all,
Courier Mail article is attached.
We will now also need a response as soon as possible tonight please, as its for a story in
the AM radio program tomorrow morning.
Suggested line here: The TGA is actively considering an application to broaden
prescribing powers of mifepristone and misoprostol. A decision is expected in coming
weeks.
Thank you,

Media Unit
Australian Government, Department of Health and Aged Care
T:  |  E: news@health.gov.au
Unless stated otherwise, this information is provided on a background basis and should not be attributed.
The Department of Health and Aged Care acknowledges First Nations peoples as the Traditional Owners of
Country throughout Australia, and their continuing connection to land, sea and community. We pay our
respects to them and their cultures, and to all Elders both past and present.

From: KAY, Elspeth <Elspeth.Kay@health.gov.au> 
Sent: Wednesday, 10 May 2023 5:39 PM
To: News <news@health.gov.au>; @health.gov.au>; 

@tga.gov.au>
Subject: RE: News request - ABC - Abortion pill - Due 11am Thurs [SEC=OFFICIAL]
Hi  could we please have a copy of the Courier Mail article?

From: News <news@health.gov.au> 
Sent: Wednesday, 10 May 2023 5:18 PM
To: @health.gov.au>; 

@tga.gov.au>
Cc: News <news@health.gov.au>
Subject: News request - ABC - Abortion pill - Due 11am Thurs [SEC=OFFICIAL]
Hi TGA team,
Can I please get a response for the below by 11am tomorrow? Apologies for the lack of
time.
Thanks,

Media Unit
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Document 11

Australian Government, Department of Health and Aged Care 
T: E: news@healtb goy au 
Unless stated otherwise, this information is provided on a background basis and should not be attributed. 
The Department of Health and Aged Care acknowledges First Nations peoples as the Traditional Owners of 
Country throughout Australia, and their continuing connection to land, sea and community We pay our 
respects to them and their cultures, and to all Elders both past and present 

From: @abc.net.au> 

Sent: Wednesday, 10 May 2023 5:01 PM 

To: News <news@health.gov.au> 

Subject: RE: TGA contact [SEC=OFFICIAL] 

Hello, 
Sony I missed your call. 
I'm tiying to follow up this sto1y from the Courier Mail regarding access to abo1tion pill 
in Queensland. 
ht;tps://www.comie1mail.c0m.au/lifestyle/ab01tion-pill-qld-nurses-midwives-to-gain
presciiption-powers/news-sto1:y/3bb726efd70ebdfdf063a254de2fe608 
I'm wondeling if the TGA can provide confinnation of this proposed change? 
How far away is the TGA approval? 
Man thanks, 

Please consider the environment before printing this e-mail. 

The information contained in t his email and any attachment is confidential and may 

contain legally privileged or copyright material. It is intended only for the use of the 

addressee{s) . If you are not the intended recipient of t his email, you are not permitted 

to disseminate, distribute or copy this email or any attachments. If you have received 

t his message in error, please notify the sender immediately and delete this email from 

your system. The ABC does not represent or warrant t hat t his t ransmission is secure or 

virus free. Before opening any attachment you should check for viruses. The ABC's 

liability is limited to resupplying any email and attachments. 

"Important: This transmission is intended only for t he use of the addressee and may 

contain confidential or legally privileged information. If you are not the intended 

recipient, you are notified that any use or dissemination of this communication is strictly 

prohibited . If you receive this transmission in error please notify t he author immediately 

and delete all copies of this transmission." 

[SEC=OFFICIAL] 



From:
To: ; LANGHAM, Robyn
Cc: SIMPSON, Andrew; KAY, Elspeth; 
Subject: Update: MS-2-Step TGA submission PM-2022-05475-1-5 [SEC=OFFICIAL]
Date: Tuesday, 21 February 2023 11:51:26 AM
Attachments: e004967-0009.zip

image001.png
image003.png
image004.png
image006.png
image009.png
image010.png
image011.png

Hi Robyn and 
I’d like to provide an update following  conversation with the sponsor last week (Thanks

.
I had a phone call yesterday with  from , the agent representing MS
Health, the sponsor.  advised me that MS Health had agreed with the TGA to submit
further proposed changes to the Risk Management Plan (RMP) through the post-market RMP
update process to remove the requirement for prescriber certification, and 24 hours phone line
service for patients. Neither  nor MS Health was aware that both requirements are
included in the current Product Information (PI). During our conversation, I showed her the
relevant PI content that needs to be updated.  revised her plan to submit the updated
RMP through the ongoing type J submission PM-2022-05475-1-5 so PI updates can be
considered, and proposed to submit updated PI which includes the relevant changes later
through the same submission to allow time to draft PI updates.  also talked about a
meeting with the TGA scheduled at the end of February. However, she wasn’t sure what topics
would be discussed, and could not advise what information may be sought from the TGA.
We have received the updated RMP as per the revised plan this morning (attachment). We will
conduct RMP evaluation as part of submission PM-2022-05475-1-5 as a matter of priority. We
are happy to work to the same timeframe as the clinical evaluator for milestone 3. It would be
great if we could be provided with the following information to ensure expedited actions:

The expedited timeframe for milestone 3 for submission PM-2022-05475-1-5
Any information on the scheduled meeting with MS Health later this month, and if any
information and/or advice is required from the RMP evaluator.

Thanks.
Regards,

Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
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privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

From: @health.gov.au> 
Sent: Friday, 17 February 2023 11:29 AM
To: @health.gov.au>; LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au>
Cc: SIMPSON, Andrew <Andrew.Simpson@health.gov.au>
Subject: RE: RE: [EXTERNAL] MS-2-Step TGA submission [SEC=OFFICIAL]
Good morning Robyn/
I just got a call from , they are preparing to submit the RMP changes today or latest by
Monday.
Kind regards

From: @health.gov.au> 
Sent: Wednesday, 15 February 2023 4:02 PM
To: @health.gov.au>; LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au>
Subject: RE: RE: [EXTERNAL] MS-2-Step TGA submission [SEC=OFFICIAL]
Great, thanks Robyn and 
I’ve asked the case manager to inform us as soon as she receives the dossier. I’ll keep you
informed of any updates.
Regards,

 
Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.

From: @health.gov.au> 
Sent: Wednesday, 15 February 2023 3:38 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>; 

@health.gov.au>
Subject: RE: RE: [EXTERNAL] MS-2-Step TGA submission [SEC=OFFICIAL]
Hi Robyn and 
It is prioritised from my end.  is the evaluator. Depending on the amendments
request we will do as soon as we can.
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Kind regards

---
Sent from Workspace ONE Boxer

On 15 February 2023 at 15:32:13 GMT+11, LANGHAM, Robyn
<Robyn.LANGHAM@Health.gov.au> wrote:

Thanks for that . I had no idea myself.. if (with  agreement), I can assure
them of prioritisation, I think that will help enormously
Regards
Robyn

---
Sent from Workspace ONE Boxer

On 15 February 2023 at 3:30:31 pm AEDT, @health.gov.au>
wrote:

Hi Robyn,
Thanks for the update.
I’m not sure which meeting  was talking about. Anyway, if any
updates to the submission are submitted that involves RMP updates, I’m
happy to prioritise the work if it needs to be discussed by the end of
February.  do you have more information?
Regards,

Principal Evaluator
Risk Management Section
Pharmacovigilance Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care 
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain
confidential or legally privileged information. If you are not the intended recipient, you are
notified that any use or dissemination of this communication is strictly prohibited. If you
receive this transmission in error please notify the author immediately and delete all copies of
this transmission.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Wednesday, 15 February 2023 3:23 PM
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To: @health.gov.au>; 
@health.gov.au>

Subject: Fwd: RE: [EXTERNAL] MS-2-Step TGA submission [SEC=OFFICIAL]
Hi.. see below
Are you able to advise re  question regarding timing?
Thanks
Robyn

---
Sent from Workspace ONE Boxer

---------- Forwarded message ----------

From: @msiaustralia.org.au>
Date: 15 February 2023 at 2:48:35 pm AEDT
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Cc: @mshealth.com.au>
Hi Robyn
We are just finalising the submission and hope to have it to
you tomorrow. Hopefully that means it can still go to the
meeting at the end of the month.

 
Managing Director 
Pronouns: he, him, his
MSI Australia | Australian Support Office 
GPO Box 1635 Melbourne VIC 3001 Australia 
tel  | fax  | book 1300 003 707
email @msiaustralia.org.au 
web msiaustralia.org.au | mshealth.com.au
MSI Australia Logo

   

Marie Stopes Australia is now called MSI Australia

MSI Australia and MS Health acknowledge the Traditional Owners and Custodians
of the land on which we live and work. We pay our respects to Aboriginal and Torres
Strait Islander Elders past, present and emerging. We also acknowledge the
enduring connection to their Traditional estates across Australia and to the ongoing
passion, responsibility and commitment for their lands, waters, seas, flora and fauna
as Traditional Owners and Custodians.
Confidentiality notice: this email message and any included attachments are for
the sole use of the intended recipient(s), and may contain confidential and/or
privileged information. Do not read, copy, forward, or print this email message or
any attachments unless you are the intended recipient. If you are not the intended
recipient, please notify the sender and destroy all copies and printouts of this email
message and/or attachments..
Please consider the environment before printing this email.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
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MSI Australia and MS Health acknowledge the Traditional Owners and Custodians
of the land on which we live and work. We pay our respects to Aboriginal and Torres
Strait Islander Elders past, present and emerging. We also acknowledge the
enduring connection to their Traditional estates across Australia and to the ongoing
passion, responsibility and commitment for their lands, waters, seas, flora and fauna
as Traditional Owners and Custodians.

Confidentiality notice: this email message and any included attachments are for
the sole use of the intended recipient(s), and may contain confidential and/or
privileged information. Do not read, copy, forward, or print this email message or
any attachments unless you are the intended recipient. If you are not the intended
recipient, please notify the sender and destroy all copies and printouts of this email
message and/or attachments..
Please consider the environment before printing this email.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Sent: Wednesday, February 1, 2023 9:38:21 AM
To: @msiaustralia.org.au>
Cc: @msiaustralia.org.au>; 

@msiaustralia.org.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

Hi 

More than happy to speak – I am on and off planes Thursday
and Friday, just short flights - so feel free to call and leave a
message – will return your call when I am on the ground

Robyn

From: @msiaustralia.org.au> 
Sent: Wednesday, 1 February 2023 9:15 AM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Cc: @msiaustralia.org.au>; 

@msiaustralia.org.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

REMINDER: Think before you click! This email originated from
outside our organisation. Only click links or open attachments
if you recognise the sender and know the content is safe.

Thanks 

Lovely to meet you Robyn

Is there a number to best speak on if I have any questions?
Would appreciate a quick chat later in the week if possible

Thanks

s22

s22 s22
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Managing Director 
Pronouns: he, him, his

MSI Australia | Australian Support Office 
GPO Box 1635 Melbourne VIC 3001 Australia 
tel  | fax  | book 1300
003 707

email @msiaustralia.org.au 
web msiaustralia.org.au | mshealth.com.au

   

Marie Stopes Australia is now called MSI Australia

MSI Australia and MS Health acknowledge the Traditional Owners and Custodians
of the land on which we live and work. We pay our respects to Aboriginal and Torres
Strait Islander Elders past, present and emerging. We also acknowledge the
enduring connection to their Traditional estates across Australia and to the ongoing
passion, responsibility and commitment for their lands, waters, seas, flora and fauna
as Traditional Owners and Custodians.

Confidentiality notice: this email message and any included attachments are for
the sole use of the intended recipient(s), and may contain confidential and/or
privileged information. Do not read, copy, forward, or print this email message or
any attachments unless you are the intended recipient. If you are not the intended
recipient, please notify the sender and destroy all copies and printouts of this email
message and/or attachments..

Please consider the environment before printing this email.

From: 
@msiaustralia.org.au> 

Sent: Monday, 30 January 2023 4:41 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@health.gov.au>
Cc: @msiaustralia.org.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

Hi Robyn,

Thanks for your email. I appreciate the feedback from
our recent conversation and have passed this on. We’re
currently reviewing this new information and may have
further questions. I’ve also cc’d , Managing
Director.

Regards,

s22

s22 s22
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MS! Australia I MS Health 
GPO Box 1635 Melbourne YIC 3001 Australia 
~~ I book 1300003 
1fil. 

~ @msiaustralia org au 
web mariestopes org au I mshealtb corn au 

Marie Stopes Australia is now caHed MS! Australia 

MS/ Australia and MS Heallh acknowledge the Traditional Owners and Custodians 
n[lhe [and or which we Hye and wad< We nay ow resoecm to AhnriQinat and Torres 
Strait Islander Elders past. present and emergmg. We also acknowledae the 
enduring ,;oaaection tn (heir T @diffqnal estaces ar,m,:;s Australia f/Od tn the oaaniag 
passion. responsibility and commitment for their lands. wafers. seas. flora and fauna 
as Trarlifinnal Qwnem aaif Gw;(nrlians 

Confidentiality notice: this email messaoe and any included attachments are for 
thP. SPIP. use Qftbe iotended reqnjP.nt<sl and mav motalo c;onfidP.otial and/or 
onvileged information. Do not read. coov. forward. or orint lhls email messaoe or 
any attacbroeots untess you are JhP jntP.nded reqment rt yqu are not Jbe intended 
redolent. olease notify the sender and destrov all coples and orintouts of this email 
message and/or attac;hments 

Please consider the envlronment before orintino thls email. 

To: @msiaust ralia .org.au> 
Subject: RE: [EXTERNAL] MS-2-Step TGA submission 
[SEC=OFFICIAL] 

411111 
Keen to hear of any progress - let me know if I can help at all, 

Regards, 

Robyn 

From: LANGHAM Robyn 
. . M 

@msiaustralia org au> 
Subject: RE· (EXTERNAL) MS-2-Step TGA submission 
(SEC=OEEICIAL) 



Cool.. I will send you a zoom (will come from my uni email
though.. zoom is not TGA friendly

Robyn

From: 
@msiaustralia.org.au> 

Sent: Thursday, 19 January 2023 2:37 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

Yes, I’m in Sydney, so that’s 9:30 AEDT.

From: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au> 
Sent: Thursday, 19 January 2023 2:33 PM
To: @msiaustralia.org.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

Sensational

Tomorrow morning suits.. are you in Sydney still? Can zoom
or webex

Robyn

From: 
@msiaustralia.org.au> 

Sent: Thursday, 19 January 2023 2:15 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Subject: RE: [EXTERNAL] MS-2-Step TGA submission
[SEC=OFFICIAL]

REMINDER: Think before you click! This email originated from
outside our organisation. Only click links or open attachments
if you recognise the sender and know the content is safe.

Hi Robyn,

I have the following availability over the coming week:

1. Fri 19 Jan 9:30-10am

2. Mon 23 Jan 9-10am; 12:30-2pm

3. Tue 24 Jan 9-11am; 11:30am-1pm

4. I’m not available Wed-Fri next week.

s22
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Let me know which of these times suits you 

Regards 

-
MS! Australia I MS Health 
GPO Box 1635 Melbourne VIC 3001 Australia 
~~ I book 1300 003 
1SJ1.. 

~ @msiaustralia org au 
web mariestopes org au I mshealtb cam au 

<imageoo1 png> 

<imageoo2 png> 

Marie Stopes Australia is now caHed MS! Australia 

MS/ Australia and MS Health acknowledge /he Traditional Owners and Custodians 
nfthe iand nn which we five and work We nay nw resaerm IQ AhoriQinal and Toaes 
Strait Islander Elders oast. present and emergmg. We also acknowledge the 
endwiaa mnneG(inn tn their I@dif1Qnal estates acyns,5 A11stmlja and In the qnqninn 
passion. respgnstbility and commitment for their lands. wafers. seas. flora and fauna 
as Imdifiqnat Qwaem find G11-stortmns 

Confidentiality notice: this email message and any included attachments are for 
the solP. use otthP. intended ceqnjP.ntCs,\ a□rt mav rontain mnfidentiaJ ;:mdtor 
privileged information. Do not read. copy. forward . or orint this email message or 
any attachments .,nJP.ss ynu are thP. intended recinjP.nt If YOlf are not the intended 
recipient. olease notify the sender and destroy all copies and otintouts of this email 
messanP. and/or aUacbmP.nts 

Please consider the environment before ptintina this email. 

From: LANGHAM. Robyn <Robyn.LANGHAM@Health.gov.au> 

S • • PM 
To: @msiaustralia .org.au> 

Subject: (EXTERNAL] MS-2-Step TGA submission 

[SEC=OFFICIAL] 

You don't often i et email from robyn.Jan~ham@health.~ov.au. Learn 
why this is important 

~ 
Am writing regarding the current submission from MS-2-Step 

that is with our assessment t eam. 

Would really like the chance to discuss this with you 

Do you have any time over the next week? 

Thanks in advance 



Robyn

Adj. Prof Robyn Langham AM

Chief Medical Adviser

Health Products Regulation Group 
Australian Government Department of Health
T:  E: Robyn.Langham@health.gov.au

PO Box 100, Woden ACT 2606, Australia

The Department of Health acknowledges the Traditional
Custodians of Australia and their continued connection
to land, sea and community. We pay our respects to all
Elders past and present.

"Important: This transmission is intended only for the use of
the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient,
you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this
transmission in error please notify the author immediately
and delete all copies of this transmission."

This Email from MSI Australia and any attachments may
contain information which is privileged or confidential. It is
meant only for the individual(s) or entity named above. If you
are not the intended recipient(s) of this Email or any part of it
please notify the sender immediately on receipt and delete it
from your system. Any opinion or other information in this
email or its attachments that does not relate to the business
of MSI Australia is personal to the sender and is not given or
endorsed by MSI Australia.

This Email from MSI Australia and any attachments may
contain information which is privileged or confidential. It is
meant only for the individual(s) or entity named above. If you
are not the intended recipient(s) of this Email or any part of it
please notify the sender immediately on receipt and delete it
from your system. Any opinion or other information in this
email or its attachments that does not relate to the business
of MSI Australia is personal to the sender and is not given or
endorsed by MSI Australia.

"Important: This transmission is intended only for the use of
the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient,
you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this
transmission in error please notify the author immediately

s22
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and delete all copies of this transmission."

This Email from MSI Australia and any attachments may
contain information which is privileged or confidential. It is
meant only for the individual(s) or entity named above. If you
are not the intended recipient(s) of this Email or any part of it
please notify the sender immediately on receipt and delete it
from your system. Any opinion or other information in this
email or its attachments that does not relate to the business
of MSI Australia is personal to the sender and is not given or
endorsed by MSI Australia.

"Important: This transmission is intended only for the use of
the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient,
you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this
transmission in error please notify the author immediately
and delete all copies of this transmission."
This Email from MSI Australia and any attachments may
contain information which is privileged or confidential. It is
meant only for the individual(s) or entity named above. If you
are not the intended recipient(s) of this Email or any part of it
please notify the sender immediately on receipt and delete it
from your system. Any opinion or other information in this
email or its attachments that does not relate to the business
of MSI Australia is personal to the sender and is not given or
endorsed by MSI Australia.
"Important: This transmission is intended only for the use
of the addressee and may contain confidential or legally
privileged information. If you are not the intended
recipient, you are notified that any use or dissemination of
this communication is strictly prohibited. If you receive
this transmission in error please notify the author
immediately and delete all copies of this transmission."
This Email from MSI Australia and any attachments may
contain information which is privileged or confidential. It is
meant only for the individual(s) or entity named above. If you
are not the intended recipient(s) of this Email or any part of it
please notify the sender immediately on receipt and delete it
from your system. Any opinion or other information in this
email or its attachments that does not relate to the business
of MSI Australia is personal to the sender and is not given or
endorsed by MSI Australia.

[SEC=OFFICIAL]
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20 February 2023 
 

Dossier (Prescription Medicines) 
Records Management 
Therapeutic Goods Administration 
PO Box 100 
Woden ACT 2606 
 

CATEGORY 1 APPLICATION – TYPE J:   
UPDATED RISK MANAGEMENT PLAN 

eSubmission Identifier: e004967 
Submission Number: PM-2022-05475-1-5 
Sequence: 0009; Related Sequence: 0007 

ARTG Product Details 
210574 MS-2 Step composite pack [MIFEPRISTONE 

LINEPHARMA 200 MG TABLET mifepristone 200 mg 
tablet blister; GyMiso misoprostol 200 microgram tablet 

blister] 
 

Dear Sir / Madam, 

On behalf of MS Health Pty Ltd (Client ID 57301) please find enclosed a copy of the 
updated Australian Risk Management Plan (RMP) v4.0, 17 February 2023 for MS-2 Step 
which has been updated with additional proposed changes.  Please note, a RMP is currently 
under review with the TGA (version 4.0, 13 January 2023) which was submitted to the 
RMP unit as a stand-alone document with the associated ‘submission of an updated RMP’ 
form.   

In accordance with the discussion between MS Health and  and Prof. Robyn 
Langham (TGA), this updated RMP is being submitted in addition to the RMP that is 
currently under review by the RMP unit and is being submitted to both Streamlined 
submissions and the RMP unit, but has been linked to the Category 1 application that is 
currently under evaluation (PM-2022-05475-1-5) to facilitate evaluation. 

The proposed additional changes, including the removal of the mandatory medical 
educational program, are being sought after ongoing stakeholder feedback indicated a 
willingness on behalf of the TGA to consider additional changes to the MS-2 Step RMP. 
The additional changes would align the MS-2 Step RMP with the expectations of RMPs of 
the majority of medicines registered with the TGA, and with expectations around prescriber 
competency for a medicine that has been in-market for many years with hundreds of 
thousands Australian women having been prescribed MS-2 Step since it was first 
registered.  

The proposed amendments reflect how the medical (and medical abortion) landscape has 
changed since the product was first registered. For example, there are now multiple sources 

s22

s47

s47

Document 12



Document 12

for prescriber education (not just the Sponsor 's education program). After over 8 years of 
registration, the product has been widely used, is well understood by both GPs and hospital 
clinicians, and clinicians better understand the need to provide post-ti·eatment suppo1t to 
their patients (instead of it being provided by the product sponsor) compared to when the 
product was first introduced. 

For ease of review the fo llowing versions of the RMP are being submitted: 

• A fully annotated copy of the RMP which includes all changes that are cmTently 
under review by the TGA and the proposed additional changes (highlighted in blue) 
(version 4.0 dated 17 Febrna1y 2023) 

• An annotated copy of the RMP in which the proposed changes submitted as pait of 
sequence 0008 (version 4.0 dated 13 Janua1y 2023) have been accepted and only the 
additional changes that are proposed as pait of the V 4.0, 17 Febrnaiy 2023 updated 
version are annotated. 

• A clean copy of the proposed RMP 

Additionally, the proposed changes to the RMP will result in the removal of the associated 
requirements for prescriber ce1tification and the 24-hour telephone helpline in the Product 
fufo1m ation (PI) (Sections 4.2 and 4.4 of the PI refers) . The sponsor proposes to provide 
the amended PI reflecting the proposed changes as pa1t of the response to the Milestone 3 
evaluation repo1t . 

This dossier is submitted in eCTD f01m at and fuii her technical details pe1iaining to the 
electi·onic submission are provided in Appendix 1. 

, by facsimile on or 
by email at if you require any fuither regulato1y or 
info1mation technology assistance with this submission. 

Yours faithfully, 

Senior Consultant, Regulatory, Quality and Compliance 

(Agents on behalf of MS Health Pty Ltd) 

2 



 
Appendix 1: Electronic Submission Details 

 

eSubmission identifier e004967 
Format eCTD 
Specification AU 3.1 
eBS Client ID 57301 
Approved Name Mifepristone, Misoprostol 
Trade Name MS-2 Step 
ARTG Number(s) 210574 

Submission Number  PM-2022-05475-1-5 
PV-1 

Sequence 0009 
Related Sequence 0007 
Regulatory Activity Lead  Prescription meds-chemical  
Sequence type Supplementary Information  
Sequence description AU RMP 4.0, 17 February 2023 
Submission Mode Single 
Electronic media Email 
Submission size ~ 2.22 Mb 
Validation tool and version Lorenz eValidator v.21.2 
Validation Findings 4.1.24 Warning 

• The operation for the risk management plan must always 
be 'replace' after the initial 'new' 

Two annotated RMP are included in the dossier. 
4.3.2 Warning 
• A response document has not been provided as it is not 

required. 
A copy of the validation report can be provided upon request. 

Virus Protection Software 
and Assurance 

Webroot Secure Anywhere Endpoint Protection 
v9.0.26.61. 
An assurance is provided that the electronic dossier is 
virus free. 

Contact email  
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CTD Module 1 
Administrative and Prescribing Information 
1.0.2 Lifecycle Management Tracking Table 

MS Health Pty Ltd 
MS-2 Step composite pack  

[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg 
tablet blister; GyMiso misoprostol 200 microgram tablet blister] 

e-Identifier: e004967 
 

February 2023  Page 1 
 

1.0 Correspondence 
1.0.2 Lifecycle Management Tracking Table 
 

Sequence Sequence Type Sequence Description Related 
Sequence 

Regulatory Activity Date 

0009 Supplementary Information AU RMP 4.0 0007 Removal of prescriber certification and 
mandatory training 

February 2023 

0008 Supplementary Information Response to Request for Information – 
2022-12-13 

0006 RFI to Updated AU RMP v4.0 January 2023 

0007 J – PI change requiring evaluation Initial 0007 Category 1 Application Type J December 2022 
0006 Risk Management Plan AU RMP 0.4 0006 Updated AU RMP v0.4 November 2022 
0005 9D(1) – Correct an ARTG entry - 

Indications 
Initial  0005 Request to correct the indication in the 

public ARTG summary to align with the PI 
approved in the previous submission  

September 2022 
 

0004 H-Minor Variation, Not Resulting 
in a New Register Entry 
9D(2C) Notification 

Initial  0004 Addition of new Australian site for 
secondary packaging and release for supply 

September 2022 

0003 Supplementary Information  Product Information 0003 Provision of finalization sequence for 
approved PI  

August 2022 

0002 H-Minor Variation, Not Resulting 
in a New Register Entry 
9D(2C) Notification 

Initial 0002 Addition of new site for excipient Povidone 
K - 30 

August 2022 

0001 J – PI change requiring evaluation Initial 0001 Category 1 Application Type J July 2022 
Sequences submitted below were submitted in NeeS format 

0010 9D(1) - Correction of Register 
Entry 

Initial 0010 Shelf life correction January 2020 

0011 H-Minor Variation, Not Resulting 
in a New Register Entry 
9D(3) – Change to PI (not J) 

Initial 0011 PI reformat and TGO 91 label update April 2020 

0012 Supplementary Information  Response to Request for Further 
Information – 2020-06-16 

0011 RFI TGO91 Label update June 2020 

Document 12



CTD Module 1 
Administrative and Prescribing Information 
1.0.2 Lifecycle Management Tracking Table 

MS Health Pty Ltd 
MS-2 Step composite pack  

[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg 
tablet blister; GyMiso misoprostol 200 microgram tablet blister] 

e-Identifier: e004967 
 

February 2023  Page 2 
 

0013 Periodic Safety Update Report  PSUR for period of 1 June 2019 to 31 
May 2020 

0013 PBRER No.5 August 2020 

0014 9D(2C) Notification Initial 0014 TGO91 Label updates October 2020 
0015 9D(2) Safety Related Request  Initial 0015 Addition of warning statement regarding 

severe cutaneous adverse reactions.  
 

July 2021 

0016 Periodic Safety Update Report PSUR for period of 1 June 2020 to 31 
May 2021 

0016 PBRER No.6 
 

October 2021 

0017 H-Minor Variation, Not Resulting 
in a New Register Entry 

Initial  0017 Addition of new testing site February 2022 

0018 9D(2) Safety Related Request Initial 0018 Safety related changes and Minor Editorial 
changes to the PI to align with CCDS 

June 2022 

 
Sequences 0000-0009 submitted by previous agent. 
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l\IS-2 Step composite pack 
[MlFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/Gyl\'iiso® misoprostol 
200 11m tablet bliste1·] 

CID Module 1, Section 1.8.2 
Risk Management Plan Version ,!_~ 

!Module 1.8.2 Risk Management Plan._l -----~/f Commented ~ reformattedtothecwrentRMP fOlllllll I 

MS-2Step 
Composite pack containing: 

MIFEPRISTONE LINEPHARMA 200 mg Tablet mifepristone 200 mg 

and 

GyMiso® misoprostol 200 µg tablets 

RMP version to be assessed as part of this application: 

RMP version number: ~ 

Data lock point for this RMP: 31 May 2022 

Date of final sign off: 17 Februarv 2023 

Rationale for submitting an updated RMP This Rl\,IP has been uJ:!!i!too as follows. 

To mclude the re,~sro Education Proll!:l!fil material 
included as Al!l!£!!dix 1. the format of the RMP bas 
also been updated. 

ITo remove lbe need for Qhamtacists to be registered 
to £eStfieeldb., able to dimense the moduct. 

To remove the renuitement for recemficabon 
trainino: I 

UQdated summ~ concerns and additional risk 
minimis:ation ac.b~~ttes. 

[ o remove lbe need for mescnbm; 10 coruQlete 
mand.1t!m:: training: and recen-e certification to be 
ahle ro orescn1,e the oroduct 

To remove the reauiretnent for a l'.~•or ornvided 
24 hour; afterc.1re •ervicd 

Summary of significant changes in this RMP: Revised into current EU-RMP template 

Other RMP versions under evaluation: Verston 4 0. l~ Jam1;uv 2023NA 

RMP , ef!lteft ~e,. ~•et epplteeele 
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PART I: PRODUCT(S) OVERVIEW 

Table 1 Part I.1 – Product(s) Overview 

Active substance(s)  

(INN or common name) 
MS-2 Step is a composite pack consisting of one pack of Mifepristone 
Linepharma (one mifepristone 200 mg tablet) and one pack of GyMiso® 
(four misoprostol 200 microgram tablets).  

Pharmacotherapeutic group(s) 
(ATC Code) 

Component: mifepristone  

G03XB51, mifepristone, combinations 

Component: misoprostol  

G02AD06, misoprostol  

Name of Sponsor MS Health Pty Ltd 

Medicinal products to which this 
RMP refers 

MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Invented name(s) in Australia MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Brief description of the product 

 
Chemical class 

Component: Mifepristone Linepharma 

Mifepristone is a synthetic competitive progesterone receptor and cortisol 
receptor antagonist 

Component: GyMiso® 

Misoprostol is a synthetic analogue of prostaglandin E1. 

Summary of mode of action 

Component: Mifepristone Linepharma.   

Mifepristone acts via high-affinity reversible binding to the human 
progesterone and cortisol receptors.  

Component: GyMiso® 

At the recommended dosages, misoprostol induces contractions of the 
smooth muscle fibers in the myometrium and relaxation of the uterine cervix.  
The uterotonic properties of misoprostol should facilitate cervical opening 
and evacuation of intrauterine debris.  

In the event of an early termination of pregnancy, the combination of 
GyMiso® used in a sequential regimen after mifepristone leads to an increase 
in the success rate and accelerates the expulsion of the conceptus. 

Important information about its composition  

N/A 

Hyperlink to the Product 
Information 

Module 1.3.1 
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lndication(s) in AU 

Dosage in AU 

Pharmaceutical form(s) 
strengths 

M:S-2 Step is indicated in females of childbearing age for the medical 
termination of~ de. elef!~ • trauterine re to 63 da of 
gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days 
gestation) be confirmed by ultrasound. In the event that an ultrasound is not 
possible, extra caution should be exercised. 

Ultrasound is also useful to exclude ectopic pregnancy 

Mifepristone Linepharrna: 200 mg of mifepristone (1 tablet containing 
200 mg) orally, followed 36 to 48 hours later by the administration of 
GyMiso®. 

GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 
200 micrograms) buccally, i.e: kept between the cheek and the gum for 30 
minutes before any fragments being swallowed with water. 

and Component: Mifepristone Linepharm.a 

Tablet 

Mifepristone 200 mg 

Component: GyMiso® 

Tablet 

Misoprostol 200 micrograms 

l s/will the product be subject to No 
additional monito1-iog in AU? 

PART II: SAFEIT SPECIFICATION 

SI-EPIDEMIOLOGY OF THE INDICATION AND TARGET POPULATION 

Indication 

MS-2 Step is indicated in females of childbearing age for the medical termination of a de,.el9JliBg;m 
intrauterine pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound. In the event that an ultrasound is not possible, extra caution should be exercised.. 

Ultrasol.llld is also useful to exclude ectopic pregnancy. 

Incidence: 

Data from a number of Australian states on pregnancy termination rates applied to the Australian 
female population aged 15 to 44 years as at JI.Ille 2009 indicates that between approximately 82,000 
to 95,000 surgical terminations may occur in Australia each year. (1,2) Assuming that 30 percent of 
terminations of pregnancies are eligible for the medical method with mifepristone followed by 
misoprostol, then approximately 24,600 to 28,500 terminations could be performed with the medical 
method each year. 
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To this figure should be added the number of cases in which mifepristone will have been used for 
cervical priming prior to D & C for second trimester termination.  The incidence of second term 
pregnancy termination is very low (approximately 8 / 1,000 births (3), thus may involve 2,000 cases 
per annum in Australia.  

Prevalence: 

Not applicable – refer to Incidence. 

Demographic profile of target population: 

Women of reproductive age, no specific profile. 

The main treatment options: 

In general, where pregnancy termination is legal (as is the case in most EU countries), D&C or vacuum 
aspiration, which are the standard surgical procedures for first trimester pregnancy termination are 
very safe: in a study of more than 14,000 subjects (4), the following complications were reported after 
suction curettage (SC): 

 
As shown in the table, retention of foetoplacental material and excessive bleeding are the most 
frequent, albeit rare, complications.  Death appears exceptional in this indication and is related to 
general anaesthesia whenever used. 

Natural history of the indicated condition in the untreated population, including mortality and 
morbidity: 

Not applicable. 

Important co-morbidities: 

No significant co-morbid conditions have been identified in the target population of women of 
reproductive age. 

Document 12

Compl icati on 
SC on ly, SC with 

n (%) dilatation, 11 (%) 

Retention o f 228 (2.7) 129 {2) 
fetoplacental mareria l 

Excessive b I eed i n g 168 (2) 128 (2) 
Infection 81 (< 1) 60 {< 1) 
Perfo ration None 7 (0.05) 

Pers i srant fever None None 

Unintended major surgery None None 

Hemorrhage requiring None None 

tra nsfusion 
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Potential bealtb risk: 

A review of the safety of mifepristone from first trimester termination of pregnancy in the USA (5) 
reported an overall complication rate of2.2 per 1000, with infection (0.2 per 1000), bleeding 
requiring transfusion (0.5 per 1000) and deaths 1.1 per 100,000. 

hnproper use of medical termination of pregnancy could lead to potential health risk linked to 
excessive bleeding, incomplete foetal expulsion and infection. Such risk can be minimized by 
ensunn medical actitioners have access to education and 1:rat.rung resources. • • 
medieal pi;aetitieaE!fS. 

Since the use of mifepristone and misoprostol cannot terminate a pregnancy in 100% of the cases, 
the background incidence of congenital anomalies is presented below. 

Table 2 Epidemiology of congenital anomaly 

Identified or potential ri~k Congenital anomaly 

Incidence of condition Congenital anomalies a,:e reported in some 2.2% of live births, with the 
most common anomalies being cardiac malformations (68/10,000 
births), orofacial clefts (16/10,000 births) and genital malformations 
(16/10,000 births) (EUROCAT Central Registry, Report 2004-2005). 

Prevalence of condition Not applicable. 

Mortality of condition Not applicable. 

Risk factors Some congenital anomalies can be attributed to a mother's genetic 
predisposition. Other risk factors include age ( over 35), use of certain 
drugs and alcohol, and smoking during pregnancy. 

SIi - NON-CLINICAL PART OF THE SAFETY SPECIFICATION 

Key safety findings from non-clinical studies and relevance to htlDlan usage: 

Table 3 Safety concerns and re.levance to human usage 

J.\ilifepristone 

Safety concem Relevance to human usage 

Pba,:macology: 

Antiprogesterone activity 

Mifepristone prevented pregnancy maintenance in rats, 
These actions justify the clinical use of rabbits, guinea pigs and monkeys as a consequence of its 

anti-progesterone activity. mifepristone in humans (pregnancy 

Anticortisol activity 
termination). 

Mifepristone exerts anticortisol activity (due to receptor 
None given the duration (single-dose antagonism) in a variety of in vitro and in vivo models. 

Studies in humans have confirmed the existence of administration) of treatment, given the 

anticortisol activity. However, such activity can be reversibility of cortisol blockade. 

MS Health Confidential Page 9 of 62 
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Mifepristone  

Safety concern Relevance to human usage 

demonstrated after repeated use at daily doses of 200 mg or 
more, and can be reversed (1 mg dexamethasone reverses 
the cortisol blockade induced by 400 mg mifepristone). In 
addition, cortisol blockage results in an increase in ACTH 
and cortisol blood levels which in turn overcome the cortisol 
receptor blockade induced by mifepristone. 

Antiandrogenic, estrogenic and antiestrogenic, 
mineralocorticoid and antimineralocorticoid activities. 

At repeated doses, mifepristone exhibits partial androgen 
antagonism in animal models. It exhibits little estrogen 
estrogenic or anti-estrogenic activity in spayed and 
immature animals but caused an increase in ovarian weight 
and prolonged estrus in mature animals and displays no 
antimineralocorticoid activity against aldosterone nor any 
mineralocorticoid activity (see section 2.4.3 of dossier). 

 

 

 

 

 

 

 

None (single-dose administration) 

Safety pharmacology: 

Mifepristone was evaluated in a variety of standard 
pharmacological tests (see section 2.4.3.3 of dossier). 

CNS activity - Only effect noted was a potentiation of the 
hexobarbital sleeping time in rodents with oral doses of 10-
100 mg/kg.  

Autonomous nervous system activity 

 In vitro, mifepristone antagonized acetylcholine, histamine 
and serotonin in the isolated guinea pig ileum at a 
concentration of 10-4M.  

Cardiovascular/respiratory activity 

No effects were seen at doses up to 10 mg/kg.  

Gastrointestinal activity  

No effects at doses up to 100 mg/kg.  

Genitourinary activity  

Mifepristone decreased sodium excretion at doses of 10-100 
mg/kg, potassium at 30-100 mg/kg and the 
sodium/potassium ratio. Urine volume was increased at the 
100 mg/kg dose.  

Endocrine activity  

In fasted rats, mifepristone produced a slight hypoglycemic 
effect at doses of 30-100 mg/kg.  

Analgesic / anti-inflammatory activity  

No effects at doses up to 100 mg/kg. 

 

 

 

 

 

 

 

 

 

There is no finding which would be relevant 
when used as a single administration with a 
dose of 200 mg. 
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Mifepristone  

Safety concern Relevance to human usage 

Haematological activity 

No significant effects. 

Pharmacokinetic interactions: 

Using in vitro studies, mmifepristone has been shown to be a 
potent mechanism-based inactivator of human CYP-3A4 
(see section 2.4.4.4 of dossier). 

The clinical significance of the inactivation of 
CYP-3A4 by mifepristone is that it would be 
expected to increase the bioavailability of 
several clinically used drugs metabolized by 
CYP-3A4 such as cyclosporine A, tacrolimus 
and dihydropyridines. 

Repeated dose toxicity studies:  

(See section 2.4.5.2 of dossier) 

Pituitary, adrenals, mammary, ovary, uterus, vagina, 
fallopian tubes:  

The toxicological profile emerging from these studies 
appears to be a consequence of the anti-progesterone and 
anti-glucocorticoid properties of mifepristone. 

Liver and kidney: 

Increase weight associated with hepatocyte hypertrophy in 
rats and in monkeys.  

Thyroid:  

In a chronic toxicity study, a thyroid follicular adenoma was 
seen in one high-dose female rat.  

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 200 mg 
dose of mifepristone. 

 

This effect was observed after repeated daily 
dosing. It is unlikely to be of consequence in 
women after a single 200 mg dose of 
mifepristone. 

Reproductive and developmental toxicity: 

Fertility: 

Mifepristone was administered orally to groups of 12 female 
Sprague-Dawley rats for 3 weeks at doses of 0, 0.3 or 1.0 
mg/kg/day. After the end of treatment rats were observed for 
5 weeks after which they were mated with untreated males. 
Cycles were monitored by daily vaginal smears. 

Results: The oestrous cycle was disrupted at both doses 
within 10 days of treatment. Withdrawal of treatment 
resulted in gradual dose-dependent restoration of the cycle 
over 2 - 3 weeks. Reproductive endpoints of mating, 
gestation, parturition, litter size, morphology of offspring, 
bodyweight change and survival were not affected by drug 
treatment. 

Embryofoetal development: 

Mouse 

 

 

 

These findings suggest that if a woman is 
exposed to a 200 mg dose of mifepristone early 
during her pregnancy, no deleterious effects on 
foetal development are necessarily expected if 
pregnancy is maintained.  Reproductive 
function should not be altered. 
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Mifepristone  

Safety concern Relevance to human usage 

Groups of 25 Swiss CD 1 mice were gavaged with vehicle, 
0.5, 1 or 2 mg/kg/day mifepristone from day 6 to 17 of 
gestation. 

Clinical signs:  None 

Body weight: Almost complete suppression of body weight 
gain in the 2 mg/kg/day group. Moderate suppression in the 
1 mg/kg/day group. Final body weights (day 18) were 
Controls - 62.8; Low-dose - 58.9; medium-dose - 48.0; high-
dose - 34.8 grams. 

There was a marked dose-related increase in fetal loss. The 
mean rate was 21% in low-dose; 60% in medium-dose and 
100% in high-dose. 

Foetal weights were normal in the survivors. 

Foetal examination: There were no treatment related 
increases in foetal anomalies or malformations. 

Rat 

Groups of 25 pregnant Sprague-Dawley rats were gavaged 
with vehicle, 0.25, 0.50 or 1.0 mg/kg/day mifepristone from 
day 6 to day 17 of gestation. 

Clinical signs: None 

Body weight: weight gain was comparable between groups 
except for the high-dose group where there was a retardation 
at the end of treatment. 

Six high-dose rats had no living foetuses at autopsy. The 
post-implantation loss was 34% compared to 5.7% in 
controls (statistically significant). 

Foetal weights were equal between groups and the sex ratio 
was the same. 

Foetal examination: There were no treatment related 
differences in foetal anomalies or malformations. 

Rabbit 

Groups of 15-20 HY rabbits were gavaged with vehicle, 
0.25, 0.5,1, 2, or 4 mg/kg/day mifepristone from day 6 to 18 
of gestation. The two highest doses increased foetal loss 
(31% and 67% cf. 6% for controls) and increased the 
incidence of incomplete ossification of the cranium, sternum 
and paws, without affecting maternal body weight or 
producing clinical signs. 

In a published study in rabbits, treatment with mifepristone 
on 0.5 or 1 mg/day s.c. for 1-5 days starting on day 11 of 
gestation was associated with foetal malformations (failure 

 

 

 

 

 

 

These data suggest some potential for adverse 
effects on foetal development, including 
teratogenicity, with exposure to mifepristone 
where pregnancy is maintained. The 
abnormalities observed in animals most likely 
occurred as a consequence of the 
mifepristone’s effect on the uterus rather than 
any direct effect of the drug on the foetus.  

These results indicate that in case a woman 
carries her pregnancy to term despite exposure 
to mifepristone during pregnancy, there is some 
potential for postnatal development to be 
delayed. 
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Mifepristone  

Safety concern Relevance to human usage 

of the cranium to close and haemorrhagic destruction of the 
upper part of the head and brain, no spinal column, no 
closure of eyelids) considered to be treatment-related.  

Monkey 

A case of holoprosencephaly in a fetus of a cynomolgus 
monkey that had been treated with mifepristone at 2.5 
mg/kg/day i.m. from day 15 to 18 of gestation is reported in 
the literature. This was considered most likely to have 
occurred secondary to disturbed development of the 
gestational sac and placenta due to an incomplete abortion, 
reducing blood supply to the conceptus. 

Pre-/post natal development: 

Groups of 20-25 Sprague-Dawley rats were gavaged with 
vehicle or 0.25, 0.5 or 1 mg/kg/day mifepristone from day 
15 of gestation to the end of the lactation period (postnatal 
day 21). Increase morality at birth (not statistically 
significant) and delayed development of the righting reflex 
and slight inhibition of locomotor development were 
observed at the high-dose level. Other developmental 
parameters and the reproductive performance of the 
offspring were unaffected. 

Male and female Sprague-Dawley pups from 15 litters were 
injected s.c. 1 day after birth with vehicle, 1, 10 or 100 
mg/kg mifepristone. On day 4, the number of offspring in 
each litter was reduced to 8 (4 of each sex) using a random 
distribution table. The general condition and growth of the 
offspring was not affected by treatment. Descent of testes 
was normal but there was a slight delay in vaginal opening 
in the high-dose females (not significant). At the age of 11 
or 15 weeks, histopathology revealed no effects on the testes 
and activity of the seminiferous tubules. Reproductive 
function, assessed by mating rate and fertilizing capacity, 
was not affected by treatment. Disruption of normal sexual 
development in neonatal Wistar rats given 1 mg 
mifepristone s.c. every second day from postnatal day 1 or 4 
for 14 days is reported in the literature. 

 

Misoprostol  

Safety concern Relevance to human usage 

Misoprostol, 15-deoxy-16-hydroxy-16-methyl-PGE1, is a 
synthetic analogue of PGE1. 
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Misoprostol  

Safety concern Relevance to human usage 

Prostaglandins contract or relax many smooth muscles. 
Strips of non-pregnant human uterus are relaxed by PGEs; 
strips from pregnant women are contracted by low 
concentrations of PGE2 and relaxed by high concentrations. 

Intraperitoneal and oral administration of misoprostol 
induced diarrhoea in mice and rats, respectively, with ED50 
values in the rat after oral administration being in the range 
366-1305 µg/kg, depending on when in the 8-hour 
observation period following dosing the effect was 
measured. Oral administration of 30 µg/kg of misoprostol to 
conscious dogs did not affect blood pressure, heart rate or 
the ECG. Misoprostol inhibited histamine-induced 
bronchoconstriction in the anaesthetized guinea-pig after 
intravenous administration of 10-1000 µg/kg, the effect 
depending on the intensity of the histamine challenge; 
effects against a PGF2α challenge were more variable. 

 
 
These actions justify the clinical use of 
misoprostol in humans (pregnancy 
termination). 
 

 

 

 

 

 

None (single-dose administration) 

Toxicological information 

Single dose toxicity 

Oral LD50 values in mice and rats were 27-138 and 81-100 
mg/kg, respectively, with corresponding values after 
intraperitoneal dosing of 70-160 and 40-62 mg/kg. In an 
ascending dose study in dogs, no deaths were observed at 10 
mg/kg, the maximum dose administered. 

The most prominent clinical signs were diarrhea and reduced 
motor activity in rodents and, in dogs, emesis, tremors, 
mydriasis and diarrhea. Most deaths occurred within 24 
hours of dosing and surviving animals appeared normal 
within 3-4 days.  

Repeat dose toxicity 

The rat and dog were selected as the species for the repeated 
dose toxicity studies. 

Rats 

Studies in the rat were of 5, 13 and 52 weeks duration; the 
52 week study incorporated a 13 week recovery period. 
Administration 0, 160, 320, 1200, 1600, 8000 and 
9000 µg/kg/day. 

The major clinical signs were diarrhoea, salivation, vaginal 
dilation and discharge, decreased body weight (mainly 
males) and increased food consumption. There was no effect 
on rectal temperature in the 5 week. In the 52 week study, no 
abnormal clinical signs were observed at 160 µg/kg/day and 
all signs at the higher doses of 1200 and 9000 µg/kg/day 
were absent by the end of the 13 week recovery period. 

 

 

 

 

 

 

 

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 800 µg 
dose of misoprostol. 
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Misoprostol  

Safety concern Relevance to human usage 

There were no deaths that were attributable to treatment.  
Principal clinical biochemistry changes were decreases in 
serum total protein and increases in serum iron, with any 
changes in other parameters remaining within normal limits 
and considered incidental. The decrease in protein levels 
may be a consequence of poor absorption of nutrients 
resulting from diarrhoea. Serum iron was significantly 
increased at 9000 µg/kg/day in the 52 week study and at 
1600 and 8000 µg/kg/day in the 5 week study. Any changes 
in laboratory parameters seen at the end of the 52 week 
study were absent after the 13 week recovery period. 

Dogs 

Studies in the dog were of 5, 13 and 52 weeks duration. 
Doses for the 52 week study were 0, 30, 100 and 
300 µg/kg/day. These studies included recovery periods of 4 
and 13 weeks. 

The most important clinical signs in these studies were 
emesis, diarrhoea, soft and/or mucoid stools and increased 
rectal temperature; these were dose related and either 
decreased or were absent by the end of the 4 and 13 week 
recovery periods. There were two deaths in the 52 week 
study, both in animals receiving 300 µg/kg/day. Changes in 
clinical biochemistry parameters were incidental or within 
normal limits, with the exception of serum chloride, which 
increased slightly in the 52 week study; there were no 
abnormal clinical laboratory findings at the end of the 
recovery periods.  

Genotoxicity 

Misoprostol was negative in five in vitro tests of genotoxic 
potential – the Ames test in five strains of Salmonella 
typhimurium, the mouse lymphoma TK+/- assay, mitotic 
gene conversion in Saccharomyces cerevisiae, a sister 
chromatid exchange assay in CHO cells and a C3H/10T 1/2 
cell transformation assay.  The first four of these were 
performed in the absence and presence of metabolic 
activation.  In addition to these tests, an abstract (6) cites a 
negative result in an in vivo mouse micronucleus test. 

None 
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Misoprostol  

Safety concern Relevance to human usage 

Carcinogenicity 

The potential carcinogenicity of misoprostol has been 
evaluated in both mice and rats. The study in mice was of 21 
months duration and administered doses of 0, 160, 1600 and 
16000 µg/kg/day by gavage. In the rat study, doses of 0, 24, 
240 and 2400 µg/kg/day were administered for 24 months 
by gavage. There was no indication of a carcinogenic effect 
in either species. In both species, there were statistically 
significant increases in epithelial hyperplasia and 
hyperkeratosis of the gastric mucosa; these were non-
neoplastic and expected as a consequence of the 
pharmacological activity of misoprostol. This was also 
observed in the 52-week study in rats where it was seen to 
be reversible on stopping treatment. In addition, 
hyperostosis of the marrow cavity of sternebrae and femurs 
was observed in mice. This has also been reported for PGE2 
in rats, dogs and children.  However, this was not seen in the 
24-month carcinogenicity study in rats with misoprostol, nor 
in the 52-week repeated dose toxicity study in dogs. It thus 
appears to be a phenomenon restricted to mice for 
misoprostol.   

 

 

 

 

 

 

Given the short duration of administration to 
women covered by the current application, its 
relevance to the intended use of misoprostol is 
doubtful. 

 

 

 

 

Reproductive and developmental toxicity: 

Two fertility studies were performed in the rat. One was 
with doses of 0, 100, 1000 and 10000 µg/kg/day; males were 
treated from day 71 premating until mating and females 
from 15 days premating to parturition. The other used doses 
of 0, 100, 400 and 1600 µg/kg/day; males were treated from 
day 70 premating and females from 14 days premating to 
day 7 of gestation. The number of implantations was 
decreased at 1600 and 10000 µg/kg/day and an increase in 
resorptions occurred at 1000 and 10000 µg/kg/day in one 
study, but not at 1600 µg/kg/day in the other; resorptions 
were not increased in the rat teratology study at doses up to 
10000 µg/kg/day. As a consequence of these events, there 
were a decreased number of live foetuses or pups at 10000 
µg/kg/day and a decreased number of foetuses at 1600 
µg/kg/day. Foetal and pup survival and development were 
not affected. 

Two teratology studies were performed in rats using the 
same doses as the fertility studies with dosing on days 6 to 
15 or 7 to 17 of gestation; there was no evidence of 
embryotoxicity, foetotoxicity or teratogenicity. Two rabbit 
studies, at doses of 0, 100, 300 and 1000 µg/kg/day on days 
6 to 18 of gestation also showed no evidence of foetotoxicity 
or teratogenicity, although there was an increased number of 
resorptions at 1000 µg/kg/day in one study. 

 

 

 

 

On the basis of the studies summarized in this 
application, there would not seem to be cause 
for concern with respect to possible effect on 
the foetus of misoprostol in circumstances 
where termination of pregnancy in association 
with mifepristone was not successful and the 
pregnancy was allowed to continue. However, 
misoprostol, through its smooth muscle 
contracting activity, could have effects on the 
developing foetus and there are several reports 
in the literature on the occurrence of congenital 
defects in children born to mothers who had 
taken misoprostol to terminate pregnancy; this 
off-label use of misoprostol appears to have 
been a particular problem in Brazil, from where 
considerable evidence has accumulated on its 
possible teratogenic activity in humans (7,8). 
Data would suggest a link between misoprostol 
and congenital malformations, based on a 
retrospective analysis of cases, and a 
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Misoprostol  

Safety concern Relevance to human usage 

A rat pre/postnatal study used doses of 100, 1000 and 10000 
µg/kg/day administered from day 15 of gestation to day 20 
postpartum. Pup survival was unaffected, though a decrease 
in pup weight gain was apparent at 10000 µg/kg/day. 

The studies summarised above showed effects of 
misoprostol in decreasing implantations and increasing 
resorptions in rats and rabbits, but did not show any 
indication of a teratogenic effect. Moreover, the doses at 
which effects on implantations and resorptions were 
observed were 1000 µg/kg/day and above, levels 75 times 
higher than the 800 µg dose recommended in this 
application for use in the termination of pregnancy. 

In a more targeted embryotoxicity / teratogenicity study in 
the mouse, pregnant Han:NMRI mice were treated with 
single doses of 20 or 30 mg/kg of misoprostol on day 10 of 
pregnancy. A slight and reversible decrease in maternal 
weight gain was seen at both doses. Whereas there was no 
evidence of embryotoxicity at the 20 mg/kg dose, 
resorptions were increased at 30 mg/kg and an increased 
occurrence of cleft palate as well as other skeletal 
abnormalities was observed in surviving foetuses at this dose 
level.  Embryotoxic effects of other prostaglandins have 
been reported, including PGE2 and PGF2α and rioprostil, a 
synthetic PGE1 analogue; these effects were attributed, at 
least in part, to the disturbances in blood supply to the foetus 
caused by these potent agents.  Misoprostol will also reduce 
uterine blood flow and this could be the cause of the 
apparent malformations described in humans, although 
humans seem much more sensitive to misoprostol than mice, 
rats or rabbits. 

prospective study based on Brazilian data 
suggested that misoprostol may increase the 
incidence of congenital anomalies, but that the 
magnitude of the increased risk is low (9). 

SIII – CLINICAL TRIAL EXPOSURE 

Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request.  

The clinical trial exposure to MS-2 Step includes the following studies. 

An open-label single-group prospective trial (Study 1.1.4) performed in Mexico by Gynuity 
Healthcare, USA, involving 971 women available for efficacy treated with 200 mg mifepristone 
followed by 800 micrograms misoprostol administered buccally indicated that efficacy was 98.0, 
96.8 and 95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively. In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 and 
4.1% respectively. In this study 25 women received a second dose of misoprostol, in each case, 
a dose of 800 micrograms by the buccal route. Of those 25, 20 had a successful outcome with 
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medication alone, 4 had a surgical inteivention and 1 woman did not return for follow up. In this 
study, bleeding occurred in all women independent of outcome, and was judged as more than 
expected in 27 .1 % of the women. 

Im an obseivat10nal cohort study of 15 008 women attending one of 16 Mane Stopes International 
dmics in Australia for MTOP estational a e < 63 da s between 1 March 2013 and 30 
S tember 2015 atients were dministere :WO m mife nstone orall Ul-cliruc followed 
)4-48 hours later bv 800 micrograms of misoprostol buccallv, self-admuustered at home. Method 
success was defined as complete abortion not regurnng surgical intervention. Follow up 
information was available for 13,078 (87.2%) of the total cohort. Medical abortion was 
successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and gestational 
ages were associated (P < 0.001) with a shght increase in method failure. There were 674 senous 
adverse events (5.15%), mainly due to method failure. Infection (15: 0.11%) and haemorrhage 
17: 0 .13% were rare. One death was recorded <0.01% : however an association between EMA 

and cause of death. necrottsm neumonia. was not established 26 

Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens. In one study of 966 patients(l0) with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of misoprostol 
orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for the buccal group 
(RR 0.95, 95% CI 0.92-0.98, p=0.003). 

Studies published on the combination of mifepristone 200 mg and misoprostol 800 micrograms 
buccally, and reporting outcomes by gestational age, encompass 399 women with gestational 
ages 50 - 56 days and 344 women with gestational ages 57 - 63 days (1~16). Efficacy ranged 
from 86.5 to 98.5% in women with gestational age 50 - 56 days and from 93.0 to 100% in those 
with gestational age 57 - 63 days. In these studies, the rate of ongoing pregnancies ranged from 
0 to 7.1% in women with gestational age 50 - 56 days and from Oto 2.3% in those with 
gestational age 57 - 63 days. 

Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed before 
prostaglandin adlninistration. Median bleeding time is 10 to 16 days. Bleeding is judged more or 
much more abundant than usual menses for 2 to 3 days after prostaglandin. In studies where it 
was measured, there was a slight but significant decrease in haemoglobin level after compared 
to baseline. In one study blood loss was quantified: the median blood loss was 83 mL and 5.4% 
of women had a blood loss above 200 mL. Expulsion usually takes place within 3 hours after 
n:risoprostol in approximately half of the women, and within 4 hours after misoprostol in 
approxiniately 50 to 90% of women. 

SIV - POPULATIONS NOT STUDIED IN CLINICAL TRIALS 

Under the Authorised Prescribers Progran1 in Australia in 2012, there were 7, 166 medical 
terminations. Efficacy was 97.4% for women with gestational age <49 days, and 95.2% for 
women with gestational age of 49-63 days. The rate of incomplete termination requiring 
aspiration was: <49 days: 2.3%; 49-63 days: 4.8%. The rate of ongoing pregnancies was: <49 
days: 0.3%; 49-63 days 0.6%. Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 
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SIV.1 Exclusion crite1ia in pivot.al clinical studies wit.bin the development. program 

Not applicable. 

SIV.2 Limitation to detect adverse reactions in clinical tli al developme.nt progr ams 

Not applicable. 

SIV.3 Limitations in respect to populations typk.ally under-represe.nted in clinical tlial 
development prognms 

MS-2 Step is for use in women of childbearing age. 

There is limited data available for use of MS-2 Step in women under 18 years of age. There is 
no relevant use of MS-2 Step in the prepubertal paediatric population in the indication. 
Administration to adolescents Jess than 18 years of age should be undertaken with caution. 

SV - POST-AUTHORISATION EXPERIENCE 

SV.l Post-autbmisation exposure 

Seventy nine thousand four hundred and [three (79. 403 l lwomen - have been exposed to ----i Commented - ""inor editorial changes 

Mifepristone Linepharma 200 mg tablet (Sweden, Noiway, Finland, Kenya, United-Kingdom, 
Denmark and Australia). 

For GyMiso®, since launch in 2004, one hundred and eighty seven thousand three hundred and 
thirty three (187,333) women have been exposed to GyMiso® (as per the most recent PSURs). 

SV.1.1 Method used to calculate exposure 

Not applicable. 

SV.1.2 Exposw·e 

Literature SUJVeys indicate that in Western countries approxiniately 2 million women have been 
exposed to mifepristone and misoprostol for termination of pregnancy since its first approval in France 
in 1989. In China, exposure to mifepristone is estimated at 13 to 39 million women (Professor Linan 
Cheng, Shanghai Institute of Planning Parenthood Research, personal communication). 

SVI - ADDITIONAL EU REQUIREMENTS FOR THE SAFETY SPECIFICATION 

Potential for improper use 

The MS-2 Step product is presented as a composite pack in a carton containing two cartons, each of 
which is different in appearance (as described below). The generic names of the two component 
medicines, i.e. mifepristone and misoprostol, appear beneath the name MS-2 step on the composite 
pack carton. 

The two component products contain different amounts of their respective medicines. The labelling 
on the component products clearly identifies the right order for taking the two products. 

An instruction insert ~ i laced in each MS-2 S roduct carton to lain the ri t order for 
intake of the two products, the recommended time period between intake of the two products, and the 
importance of a follow-up appointment 14-21 days following the administration of Mifepristone 
Linepharma to confinn successful termination of pregnancy. 

The correct way to take the two products is also described in the respective Consumer Medicine 
Information sheets that are placed inside each component product carton. 
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These component products are distinguished from each other in the following ways: 

• Tue Mifepristone Linephanna 200 mg Tablet carton has a green colour on it, and it contains 
only one mifepristone tablet 

• Tue GyMiso® carton has a purple colour on it, and it contains 4 misoprostol tablets 

• Mifepristone Linephanna packaging wiM i&ell-ltleincludes the statement Step 1, take this 
tablet first. 

• GyMiso packaging will iBeltiEieincludes the statement Step 2 take these 36 to 48 hrs after 
Mifepristone Linephanna 

Potential for misuse fo1· illegal purpose 

Mifepristone Linephanna and GyMiso® are components ofMS-2 Step available by prescription only 
fro~ qiialifie4 µiedical practitioners hereafter referred to as prescribers. Tue distribution ofMS-2 Step ---1 Commented 
and Mifepristone Linephanna (monopack) in Australia •.1 <ill ooeuroccurs using the secure. distribution 
channels for prescription medicines that operate in this country. There is therefore very low potential 
for misuse. 

Potential for off label use in adults 

In some other countries, mifepristone is approved for softening and dilatation of the cervix prior to 
surgical termination of pregnancy during the first trimester and labour induction in foetal death in 
utero. Similarly, misoprostol is approved in other territories for cervical preparation before surgical 
abortion during first trimester, labour induction and treatment and prevention of post-partum 
haemorrhage. 

To date, since Marketing Authorisation has been granted for both products, off label use of 
Mifepristone Linephanna and GyMiso® has been continuously evaluated: there has been no concern 
regarding off label use of these drugs. 

Use of oral misoprostol beyond 49 days of gestation is associated with lower efficacy, and the 
acceptable regimen for dosing of GyMiso® by the buccal route only is stated in the MS-2 Step Product 
Infonnation, in the Consumer Medicine Infonnation Instruction Insert in the MS-2 Step -carton, as 
well as in the Consumer Medicine Infonnation for each component product. 

Uterine hyperstinmlation and rupture have been reported beyond the first trimester when much lower 
dosage of misoprostol may be required. 

Potential for off label use in children 

Mifepristone Linephanna 200 mg Tablet and GyMiso® are recommended for use in females of 
childbearing age. There are linlited data available in women below the age of 18 years. It is possible 
that the treating medical practitioner will use their discretion and may use the medical method of 
tennination in child-bearing adolescents aged over 12 years of age. It would be expected that the 
medical practitioner would seek informed consent from a legal guardian before use of the medical 
method as per use of any method for termination of pregnancy. The sponsor is not aware of any 
available evidence at present that risks might arise from such off-label use beyond the risks 
docun1ented herein. 

Tue Sponsor has completed a report on use of mifepristone and misoprostol for termination of early 
pregnancy tmder the Authorised Prescriber fJf9gtllB!Hl&JrrQg!]ID for the period September 1, 2009 to 
the end of August 2011. During this time 13,345 clients were treated and of that nUD1ber 939 were 
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aged between 14 and 19 years. No risks have been identified in that study specific to that patient 
group.(10) 

Potential for overdose 

The EU SPC for Mifegyne® and the current Mifepristone Linephanna Australian Product Infonnation 
indicate that no overdose has been reported. 

In the event of massive ingestion signs of adrenal failure might occur. Signs of acute intoxication may 
require specialist treatment including the administration of dexamethasone. 

jAs a component of MS-2 step, Mifepristone Linephanna 200 mg Tablet is only available~ 
prescription as a single pack containing only one tablet. ~ 4S 2 Stef} will beis !)f@sei=ibea b-y Epmlifiea 
meEiieal. pi,aetili8BeP.>, •vhe ha>,e G8lBflletea al.I ~El traiaieg ?Bd ha,;e beea eertmed by the sp8BSer 
ai;: part gftli@ Risk Uaaag@ll:l@Rt J!laa ass0oial@cl niifh tli@ r11gisti:ali0a gf &11,11 prgcluot ia a ,~a. It I .---{ Commented-= removal of lllllldatmyJ!!i!!ing 
~~ distributed in Australia using the secure distribution channels for prescription medicines. ~ I l""!!!ID' 1111d omdicalloD ~ 
Therefore, it would be unlikely for a person in the community to access large volumes of this product 
to enable an overdose to occur. 

The Australian MIMS for Cytotec®(ll) and the current GyMiso® Australian Product Infom1ation 
indicate tllllt the toxic dose of misoprostol in humans has not been determined. Cumulative total daily 
doses of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 

Clinical signs tllllt may indicate an overdose are sedation, tremor, convulsions, dyspnoea, abdominal 
pain, diarrhoea, fever, palpitations, hypotension or bradycardia. Hypertension and tachycardia have 
also been reported following overdoses. Overdose in pregnancy has resulted in uterine contractions 
with foetal death. 

There is no specific antidote. Treatment should be symptomatic and supportive. 

jAs a component of MS-2 Step, GyMiso® will be available as a single pack containing four tablets_ 
MS-2 step will be prescribed b·; 'l'mlifi'1!e medical practitioners wl!e li&ve eeH!.flletee &Y fef!IM!S 
~ llfiS liw:e beee eet'liifi,e,Ei b•,' l:l!e SJil0!!58f as !!lift ef the &isk MM11gemeet Pies esseel!l*ee 'Mth 
file J"e~ee ef l:l!e preeluet ie J'..usl:F&lie. It ~ ~ • tributed in Australia us· the secure 
distribution channels for prescription medicines. 1berefore it would be unlikely for a person in the 
commWJ.ity to access large volumes of this product to enable an overdose to occur. 

Potential for transmission infectious agents 

Mifepristone as a substance is devoid of any risk of transmission of infectious agents since none of 
the components are of biological origin. There is no excipient of aninllll origin in Mifepristone 
Linepharma 200 mg Tablets. 

GyMiso® as a substance is devoid of any risk of transmission of infectious agents since none of the 
components are of biological origin. There is no excipient of aninllll origin in GyMiso® tablets. 

Medical Education Proiram, Informed Consent, Compliance to the Method and Follow
~ -1! 
!A number of education programs are available to support prescri.bers mcludinl! from family planning 
oroamsations RANZCOG. electroruc therapeutic !!"wdelines as well as ful' Sponsor's MS Healfu 
Medical Education Program (an education program that has been developed and implemented m 
Australia by the Sponsor) as a resource for prescnbers of MS-., Stfl) The Sponsor·s Medical 
Education Program mdudes modules with: 

J\,ts Health Confidential Page 21 of 62 

Commented 
pog,ammd 



Document 12

MS-2 Step composite pack 
[Mlf'EPRISTONE LINEPH ARMA 200 MG TABLET mifep1istone 200 mg tablet/GyMiso® 
misopl'Ostol 200 )Im tablet bliste1·] 

CTD Module 1, Section 1.8.2 
Risk Management Plan Version L ~ 
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der1~es e8 &B8 ilBfllemeste& is Ails~ li•r tee Spesser o.s pllli of tee R:isk Mea~mest Pl&B 
o.sseelatee w:ilh tile 9J!fff'8Yal of tee }.!liiet!ristese LiBOJ!ff0£l.l!& ea G•1rJ 4lse® i96M91!al ~~..£ 
~ m t~a. ~ tee BJ!Pf&','61 preeess tee 'The MeCHe&I loM&ties Pref;RIBlYlll.S revises te 
meh!tie se:.~ meel!les wite _;_ 

Mfft!IHiOB SYflj!Bftisg die &1l8il&lltlt~- on Ql 2 S.8Jl, c_ _____________ _ 

• clinical data supporting itsthe use ofMS-2 Step in tenninations up to 63 days of gestation, in 
line with the approved Product Infonnation for MS-2 Steii ai;; mell. ai;; ill,fQAl.laii.w OIi. th@ 

li&tiag efMS 2 St@Jl oa the PbarmaseY!ieal Eeaefits Seheme l\a a4ei-ti8Ha.l meoole was alse 
d@u@IQfl@d forth@ plla:pQ5@.i7 efi:@ c;l!ltmc;aiiea. c_ ________________ _ 

_• _ MeCHe&I pr&et:itieBBl'S e!Hfestlymfomiation on the hstrne: ofMS-2 Step on the Pharmaceutical 
Benefits Scheme. 

[t'Faet:itiesel'S r;eelasg te lieeome re~efe8 &B8 eertifieti fer tee ar;e eO!liiet!risfose LHI.E!fJBfl£B!:li et! 
C•f},4ise® isclta.:i91!al pf&t!Yets Ii',' lhe Sposson,'H:l lle or l.l,Ql 2 Sfes life FOEfWe8 te eemplete relea,et 
r;eetioss of tee &Ht0Btieti} Ql 2 Stea etiaeatios pro!ilffl1B, relatisg to l.1,1£ 2 S*OJ! ls Of&ef to ftl&iBt&iB thelr 
ee!'l:iBsatl9£1, a11tiin 9f80f te gala assess te MS 2 Stef).these p1'8Ell¼et5. ¥ell9'.\<s aaEi aElr,aaseEi Elif)lemats 
ef R.<\mCOO-uiill, lie allle tesaa wa¼>•e thcHeEJwemeBt te S9Hlfllete ralei<aat seetieas ef tee ameatieti 
pregi:am iB 9f88f tn mai11faiB their sertitisatlea. Fell9\1•s aaEi aQl;aaseEi EHJ)lemats efRANZCOO w:ill 
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offereti by tee Sf!ossor to all &J!flfOfll'l&tei,· IJ¼lolifieti JJfeseMerr; te E!fl5UR! that lhts MBD&tios is 
tielivereEi to womes YB&OfgOHJ.g tfeotm.est. 

The apti&te8 ~IS He&llh Medleelc EM&tiOB Pre~ tseleEies refefesees to lee uptiMe8 IBfefft!IHioli 
Sheet &Bti P&tieat ,\ftfeemest dt&t is prof!ose~ •.a.:idi tee YSe ofl.1,1£ 2 Step m A~&, te o.sslst die 
tsiefftleti eoBSest preeesr;. 1B 11tiCHtio9; the eM&tiOB f1£egf8Bi will pro•Mle Eooeatios Proll,'fll!B 
ftEO•.:ities: 
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the seed fer &pprepritlte eoYBSellisg. 

Commented ID mnove the refersce to the 
mandato,y P'°!DD' 

Commented 
recertification. • • 

MS Health propose to remove theoeed fot 
een updated thtoughout the RMP document 

time fer tee J;l&tieat to eoBSitier Of!bOBS &B8 te ask tjYestloss. The pref;f&Hl will f)f&'i'itie. 
Mfft!IHiOB os tile eatleel HBJ!Ofteliee of eompli&Bee to the Melllo8 et! Foi101"· lifl. lB 
MCHtios, lhe IBfefHl!ltiOB &Bee* &BEi P&tieat ,"q\£eemest B11S liees upti&tetito lilgliltgat. 
pr&et:itiOBO£ speei:fiee 24 l!oYF etBElffl:OBO'f e&re Elfe8waeareqtilre~h eEi 

••--'th!AE.'e-aa&bililli·~~r' 1Efelfr~~~-[!g--lHlEBe<etii.ai·ce;eala¾-fF3ll'l!Ee~ti11itl,0ea11<eri!Hte-e¾'lre:!Es;ee~fEiJ...fii:eol¼lllc9e•1"JF4Y!,flflH31fIIJl8'Jl8'lll.lll. 11itm;aeaemt~tie1&fa!ls!a!l£.LI ____ ..----i Commented~ tomova1 ofmandatoty ltaining 
- I prognmmd ~ ~ 

In addition to the Medical Education Program the Sponsor makes available to presmoers an 
Infomiation Sheet and Patient Agreement, the MS-2 Step Product Information and the Consumer 
Medicine Infonnation docwnents for the MS-2 Step components. These documents all note the 
importance that patients are required to be infonned about the administration of the medical method, 
con1pliance to the method, the importance of follow-up, side effects and associated risks. It is 
recommended that infonned consent is obtained from the wonian before use of the medical method as 
per use of any method for tennination of pregnancy. The Infonnation Sheet and Patient Agreement, 
Product Infonnation and Consumer Medicine Infomiation note the need for the wonian to reniain in 
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contact with the treating practitioner and or clinic and it is recommended that they do not travel during 
the episode of bleeding so that they can visit the clinic ifnecessary. 

trlie }.48 ? Slefl Pf:s&Yet ll!feftBlltisn end Csns\i!Bor Medteine ll!feHB!lti,sn enEl J!fBBYet l&eeltinj!; 
J)l'B¥ides detlltiS sf tee 24 ho11r Bllf5e &F'..et" ellfe *eleimsne ser;:iee J!f8¥ided lP,• the SJ!onsor end steffed 
lP,r qll9tiBeti registeroe BllfS@s. Patients B!Wf else ~ve esnsent anti eleet te feeei-Ye e fell9'1¥ 1iJ1 SlMS 
te1R eomnNIBie&tisn B'8B!. tlte 8!lonsor 3 to 5 de•ts fells,;,ring infl:85tion ofmifejl~one. TIHs messe11;e 
vlill JM'8'fi~ the 24 _hem ll¼H5e after sai:e sall seatre soalast telE!JlhOBe B\HB9er aad dese:ib~ 
~ syB!JltO!BS tltet ere of eoneem in Fel!Hion. to inffietion, ineOfBPlete &eortion Bf tltef8P~e fllHllfe 
that~medisal fellow llfl. .._I - --------------------- -1 ~m;:!,n£ 
Tr aining of Medical Practitioners 

The MS Health :Medisal EdYsatiea Pfegram is a sempFehensi?;e edYsatiOB pi:egram that has been 
impl~@d iR Au~a lly tee Sp9ae9f ai; pali ef11M! ~k Maoag@Hl@Rt Piao 1me'1ial0d v~ t.Qg 

IIP!lt·e•,el sf tlte ~ 4tfepffstene Linef!&!!ffB!l enti Gy},658® intii?;idY&i pi:odYets in JWstfalie. TiHs 
M@dical Edncatieo Pi:egram 11':!i F@>iv;0d te mcl11d@ iafei:matieo !illppeffing t.90 ::v<ai,laGility ef MS 2 
S*ef!, elinieel dete 51lflflBffing its 11se in temti:netisns llfl te s3 do;ys sf ge~etisn, enti in line milB ffie 
fl!'Bposed Pfodl!et ll!fefB.lllti.en. fef MS 2 S*ep, 85 well 85 ioffiftBlltien en. tee listing en,~ 2 Step en 
tlte Plieff!leee!ltieol. :Benefits Seheme_ An tipdeted } 4edteel J;dlleetisn PfBgF&&l trsiriog mamiol. is 
fl!'B¾ildeti in ,11.fp eneli!, 5. 

~4edieel edYe&tion will be offereti l;y tlte S!lOflSBfMedical education is offered by the SponsOI to ell 
R!l!lfB!lR&k!Pf EfUelieeti treating practitioners_ te ensYfe tltet ffiis ~en. is tiel,i,,;ereEl ta wsmea 
llBdefj!;oioj!; troetrsent. 'The S!!snssf B85 8:!Bentied its eii:i~ medteel e8lleetisn. !lfB~8:B!; to 
1Bemee~ ~etiieel };S11Seetion Pfsl!fftHl. inel11des !lfe 85Sessmeet, !!Ost essessmen.t enti e85e sttidies, 
5lljl!l0ftinl1; tile ~;,oJ. of MS 2 St@!l end ell~ &lBeBdments will beta tlte BfOi!fllHi ere f@'Ae\Yeti 
lP,· e medteol @!<!left in the field. The S!!SBSSf will. else seel.s~ fe'.iiew end endsf5ement fef tee 
emended ffegmmof llftY amendments ffsm tee R.Y.i:z.GOG. 

The Medical Education Program will-l;e~ delivered online andee-mede-freely available to all treating 
J)f9etitisBef5. Pf:eserie!!f5 e1Hrentl-y ro~ered end eortified fef ffie 11se of ~4ifeti~sfie I.in@!lb!!ffB!l 
aBd G~ 4iso® iadi,,ldYal p1'8dl!Gts ey the Spenser will be reqtUl'ed te GOfBPlete tele11-1mt sestieas ef 
the amended fl!'Ogram relating to ~ 48 2 Stefl iR 8fder to rnainMia their seftiJieatiea, aad gaiB aseess te 
MS 2 S*ef! .• Prese:ibers registeri.Bg feF the first time will b~ reqiiwd to eOfBPlele the eafu:e ~ 4edisal 
.l>d11~~11. Pi:egram iR BFdllF te i;~11H c~'1atieo ~appi:ouaJ. te pF@!;~~ fQr Mif@piiiteo@ 
l.ine!lb!!ffB!l RBd }.~8 2 8feJ! !!&ells_ Medteel J)f9el:it,ienef5, feUews. O!iee fegiste1·eti RBd eeffified ne 
re Fegistf&tion Bf fe eeftiiieelien. is Feallired. Fellsws end edt,eneed di!lloH111ts of :Rt\},fgCQG eRB 
wei•,re the fe!f1Hfement feF etitiitionel tf8.ining 85SseiMeti witlt lee IIP!lfB'.'M on.~ 2 Slef!. 

J;~eti?leness me8511fes vtill beere in.eluded in tlte emeadeti Medteo.l i!Eltieetion PfB~nmmn, in line 
witlt tlte eii:istinji; e&Yeetion l!fBj1;HIIIIIBe feF },ltfetifistone l.in@!lftllfft!ft RBS ~6ss® ~e 
!!eelES,Pfe£fft!B; whieh mill deteet the le:r,rel sf 1£Bs,;,4eE111;e le!.swn &)' the !l~&nt, !lROf to 
eslll!lletien ef tee modttle, enti !lBst eomJ!letion ef the modttle. The !lElffi~ent seofes v.'til bl!ftfe 
menitsFeti: A eortifieete ef esCSjlletion v.~ oBP; ee iss11ed to !lllftiei!!RBts ,vile tiemeBS!mte 
R!l!lfO!lfiMe lEBo•.tAed/!!e M tee eeB!Jlleti-sn of tee emended eEltieetion !!fB~ The fe(JllH'ed 
le>1el sf 1£Bs"ll•leE111;e vtill ee.ifi tieterHlined E1Yen11; tlte fB'Ae¾V RBd entiSfSement jlrseess, •.v&i-eh the 
Sponssf vtill emellfkMs emellfl.eti Ypon with the RA}J6GOO. L_ ____________ _ _ 

The amended Medical Education ~ gram has been prepared to ensure, to the extent practical, 
that the medical method of termination using tee ~ 4Hepi:isteae Linepli,Hma aad G~ 6so® p1'8dl!Gts 
~ MS-2 Step Medisal M~e~ is used in Australia responsibly and appropriately. The plan has 
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been designed te HIHit tBe &''IIH!Mltiit,r ef tliese rae1.Heises te &flf!Fef!R&tely £tlllll:tiied l!fid FesolH'E!ed 
J1fe5efffjefs l!fid to ellS\lre that prescribers and patients have access to appropriate infonnatiou regarding 
the safe and effective administration of the Medical Method . 

.,_.E._l .. em= en._t_~_o._f_th....,e_Ri_. __ sk __ l\_ta_n_a_.g._e_m_e_n_t_P_r_o.,gt_·a_m.._ ___________________ ---{ Formatted: Font: Bold 

The elements of the 81Beeiled ~ ie1.Heel Btlueeltee PfegremmeRisk Management Program include: 

1. ~ess aad dis~ea te. To easw:e that oaly aWF9~atel-y qualified !"feSeri8eFS ha"e 
aeeess to eith& the ~~ooe Lia~ 5H!J¥e paek or MS 2 Step eOAlaiciog one 
ppa<aek~el!oaeisha-oo ... nw4it<H.ff@pflipR~Slst;eooa<ei!-LmbEE. 1eeppiha.3fHlHHaaia-.2i\lOO\,I-Bmgllg-<aBiHHld~G":)Yl~1/l4!5¾5. iOO<t1®1-,2*0011f-Jt1clfg~taiaeo,l1eee;ts1l ____ -1 : ~ ted ~ ID moove remnoe to qualifie,I 

2=L Education JlfO"isioo. ProvtSiou of infonnation regarding the appropriate use of the 
Medical Method including follow up offered to all prescribers and to patients. The 
education ~ includes infonnation on first trimester tennination of 
pregnancy and for use of mifepristone in temlinations beyond the first trimester. 

~ 2. Informed Consent f!Fe'AStOB. Provision of preprinted Information Sheet and Patient 
Agreement to eeeltB el!fehealthcare professionals to ensure that infonnatiou for patients 
is available to assist the provision of informed consent by patients. Patient Information 
and Patient Consent forms are accessible to health care professionals as downloadable pdf 
files from the l¼eeltB el!fehealthcare professional secure website: www.ms2step.comau. 

4,lJ>roduct labeling and packaging and Consumer Medicine Infonnation isel11St0B of; 
vAHeli isekldes 11c tell _fi:ee tel@tlftBBe SB&l88f fer 24 _eelif lftlf5e afteF eeFe ed>;iee ii:etB 
Fegis4E!ff\8 lll,lf50S pFe1Jidee ey the SpemeF. 11Bd wees~e URL te Jlf8TA8e wluch provtdes 
additional infonnation to patients in an accessible and easy to understand fonnat 

➔.4.The inclusion of the Black Box warning iB4fieregarding follow-up. in the followmg 
documents emphasises the need for special attention on the part of healthcare 
professionals. MS-2 Step Product Infonnation, MS-2 Step Consumer Medicine 
Infonnation Instruction Insert~ . the Mifepristone Linepbanna tl!iQ-Consumer Medicme 
Infonnation, and tht> GyMiso® Consumer Medicine Infonnation reg&F~ felle·N 11f1 
ea!f1M5i5@s tlie eeed fef 5J1eeiel e~eettee oe tBe Jlllff efeeeltli @llcf@jlFefessioeels .• c_ _ _ _.-

Ci. Fell8'.11 Ufl SMS tell! message te patieats ~ Patients may alse gi•re eooseat aad eleet le 
i:eeelve a folle-w up SMS tell! eoH11B11eieatiea fFom tee Speaser J to jj days foll8'.1,iag 
ingestien of mi.fepristeoe. This message will JlfO•ciile~ the 24 _hell!' RIH'Se aftei: 
eaFe eall eeatfe eeataet telepaeae ll\lHl90f aad desa:iee symptems teat aFe ef eooel!f.!I. m 
rnlatiea te infe€Aioo, iaeemplete allortien, or lhera130Ytie failllfl? that require medieal 
foll8'.v ttp. 

+cS.Mouitoring-48~ test that the oejeetl-,;es oftl¼e edooatieealpi:egi:am aFe eeiag met w:ith 
h@altheat@ pi:9'9ssionals aad patii!Rtl;. Periodic review of the pbannacovigilance database 
maintained by M&bO.MS Health in Australia to ensure adverse event reporting is not 
HIMl5tiel fer pllffiel¼l&F eeeifes i=ele1¥;e te Ati5~e llc5 e, v,rl¼eletrendiuo. 

8-:6. Adverse Event Monitoring in Australia and Ongoing Post Marketing Stuveillance-_ The 
Sponsor holds a significant database from the use of mifepristone for termination of first 
trimester pregnancy under the Authorised Prescriber Progrant (APP) in the MSIA 
networlc The P 4BY, e!EJJeReaee, g&iseEl ifem its 5Y81if811fi elisie eet•.uea., eew· ee¾1eFS 

tfe&tm.eet ofo¾'ef 2:0,000 wemee tmdef tBeA'lll sieee 2009. AFepeft oe the HFSt B ,343 
ellc5es ~eted e,· ~4BY, 1N11cS fi!!l!lisbed e,r tBe} leeieel Jel!fBel efft.:IIStralie is SeptemaeF 
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2912 (ll» 11116 pre¥iees o •;u:nmsry nftl!,e effieaey 8il.e sefe~ of tee tre1111Hest regime9; 
inehleitig etH11 SIIE!ft 115 f&ilw·e rMe (3 .4 89,;,) 8il.e eompliealioa rMe (3. 899,;,). Thts eltliieEH 
8Mll5et pre'Jiees e eompreaE!BSi¾•e re>lierN of !Be A1.:1Str&lt8fl. eliliieEH ei£tlefieeee 1~1 

~ristOBe \ilieer !Be A.'lJ.l. Tais aftt~e v.'ti:I ee pert of !Be T&teRIHS pre·lieee 8llliBg 
fflliniftgThe trairung modules will continue to be reviewed and updated to reflect the 
results of other peer-reviewed published stuches e.g. ANZJOG 2017: 57: 366-371 as well 
as other large studies/meta-analyses. 

Potential for medication e1Tors 

The brand name for the composite pack is MS-2 Step. The product is presented as a composite pack 
in a carton containing two cartons, each of which is different in appearance (as described below). The 
generic names of the two component medicines, i.e. mifepristone and misoprostol, appear beneath the 
name ,l!S-2 Step on the composite pack carton. 

The component products contain different amounts of their respective medicines. 

The labelling on the component products clearly identifies the right order for intake of the two products 
on the front panel of the packaging for each individual product. An instruction insert wta-eeli placed 
in each MS-2 Step product carton to explain the right order for intake of the two products. The correct 
way to take the two products is also described in the respective Consumer Medicines Information 
leaflets, which are placed inside each component product carton. 

These products are distinguished from each other in the following ways: 

• The Mifepristone Linepharma 200 mg Tablet carton has a green colour, and it contains only 
one mifepristone tablet 

• The GyMiso® carton has a purple colour, and it contains 4 misoprostol tablets 

• Mifepristone Linepharma packaging wHI iBelYeeindudes the statement Step 1, take this 
tablet first. 

• GyMiso packaging will iBeltieemcludes the statement Step 2, take these 36 to 48 hrs after 
Mif epristone Linepharma 

The brand name Mifepristone Linepharma 200 mg Tablet uses the INN mifepristone and this should 
minimise the risk of confusion. 

Mifepristone Linepharma 200 mg Tablet is available in a single strength as 200 mg tablets, each pack 
contains one tablet sufficient for one single treatment. Each tablet is ~esseedebossed pn one side ...----i Commented ~ tom!: description of product corrected J 

(with the letters "MF'.>-s&- to avoid confusion with other tablets. 

The Consun1er Medicine Information~ ~ included in each Mifepristone Linephanna component 
package and this document includes infonnation on indication, contraindications, precautions and 
dosing recommendations. 

The brand GyMiso® refers only to misoprostol approved in combination with mifepristonein theMS-
2 Step composite pack, and this should minimise the risk of confusion. 

GyMiso® is available in a single strength as 200 microgram tablet, and each GyMiso® pack contains 
four tablets sufficient for one single treatment. Each tablet is engraved on one side with "ML" 8fHllie 
sitt&-and "200" on the other- to avoid confusion with other tablets. 
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The Consumer Medicine Information will beis included in each GyMiso® component packagepack 
and this document includes information on indication, contraindications, precautions and dosing 
recommendations. 
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SVIII – IDENTIFIED AND POTENTIAL RISKS 

SVII.1 Identification of safety concerns in the initial RMP submission 

Since this is not initial RMP submission, this section is not applicable. 

SVII.1.1 Risks not considered important for inclusion in the list of safety concerns in the 
RMP 

Not applicable. 

SVII.1.2 Risks considered important for inclusion in the list of safety concerns in the RMP 

Not applicable. 

SVII.2 New Safety concerns and reclassifications with a submission of an updated RMP 

Not applicable. 

SVII.3 Details of important identified risks, important potential risks, and missing information 

The description that follows provides details on the identified and potential risks that have been 
described for the product(s), based on the clinical trial data, literature and post-marketing 
experience data currently available for MS-2 Step. 
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SVIl.3.1 Presentation of important identified risks and important potential 1isk5 

!Table 4Jmportant Identified Risks!..._ ____________________ --{ Commented 

ldeatilied fisl, "Bleediag" 

~,le!lDR:'; le PIM l tagjaal lll@@Eiiag ~ 

Stl'i81t.9Bts5 ¥<!6 

Heft., lile.eeiftg eeettf5 iB aeettl ~~, efe11!"-'" 11Be~ teftt!ife hlleme9t8tie 
e&Fettage in tlJl le 1.4% ef eases .• 11• tfa&Sfttsiea is feljttH'eEi iB 0.1 0.2% ef 
ea&@&.EI~ 

6eH1ii,· ftttd Bftht:Pe eE l'agjaal liluEiiag i,; paFI 9tlH@ m@lli9Ei. BIHEling 9€GWF& ia alm9&1 aU rn,@& aaEi i,; 
R&I. 11ef iB ~ ,,&~ pfeefef eeffi!!lele e11iutl,iiea, 

Felle,.,, tlJl mas4 ~ plase ,,,,j!hift a peFieEl ef 14 le 21 aays af!ef aaB1ia • slfaliea ef 
mif4!pHGl98@ 19 ,·,fi~· l.i'!,' Iii@ appFapAal@ m@a&& ll!al @1'1)'1i,;i99 lia& l.1@88 semplN@Ei 
11Be thll! , &giM! eleeEling 8119 !lfetlpeEI. 1ft e&se, ef i,eP.1l!lfe111 l,leeEling ~, e11 Ii~ 
lieyeaa felle,•; t!Jl, ils elisall!leafaBee slmi!El lie el!l!El.eEl ,,,,,jlhin a fe\\· aa;y,;. 

:U:e981iawiagpF@§IK'R<ry' i& &W&pKl@Ei, a fiialiM wllla&01iaEi &ea&~ II@ ff'jUAEi 19 

e ,&ltt&le tl:!I ,i&'3ilii, . 

PefSis1e&ee ef,;agjaal ble.eEling al mis jlei&! eett!El sigJ!ifj' ineeBljllete ahefliea; ef 
a& weaot4s@d @&a wtMBl@ fiFOgBa&£¥, aed aiipropAat;e Ri@a~Hat s&a111d 9@ 
eemieefeEI. 

Hee:,y ldee8ing eeetlfS iti attest S%, efeMes Mti ftift' reeiaife h.ttemsstetie 
<;!AA.lg@ iA 'lfl 19 I .4°' 9f ea&es. 

Ill Ille e , ell!. ef eelll g i-gllllBC, El•esee Mtet felle" flt!, lelffltft!lt.e11 i,,· 
aaetaef me.theEl may be jlf8jleseEl te li¼e 'i\·emaa. 

Freqtte11e, BleeEling eeeltfs in alB!est all eases. 

Jl@a•ry IIJHEiiAg 9E€'1fG ia a\i911t 5•,; 9f EQ&@& aQQ mar H(j'IA 1ia-&taliE 
etl:feffftge iB ttp *e H9, ef ease,i. 

Bafl;~.-e11&d llle~ee,heffflill&t.e11 efpfe@:ll!IIIC, 81 .. e," ill,lttee!I ,egillftl blee!lillg, .. hllle, et the 
i&~il1e1u@.,p1·@.al@a ~" metl!e4-

&tilt ~1e11p 8P 1i81£ PatieBls .,.ilh haemes1a1ie EiisefElef5, 'i\'i!a 1Eae•.¥B ef SttSjlee1eEi h'j'jleeeagttlabilii,t ef 
~ ~-il!i aaa@mia, 9F lal<iiag a&1iE9agw,ia&1&. 

Peteatial meellaaism l::fte!E efttlefifte eelllffte!tlii, , illee111ple1e et1pttlsie11. 

P1·@natallil.il!· lllfefffl81ie11 el!ettl t1te,e1e111i8l eee>lfofeeee ef!he e,elll iB Pfeettel lllfeflltMie11 
EPFeea111ieas aae .",ElveFSe e,;eals~ aaa GeBS\IBlef MeElieine lafefmatiea. Wam· ag 
al,9at A6k gF911f& YI C981FaialliEati9&& S@Eli9D 9f P!;9d11EI ~li9B il&Q 

Gettsttft!l!f I fetiieifte iftfefft!ftltee. 

PetNHi.al pw;,lie !i.allH Y-es, ftellee lfte 11eeEI fef l'fel'ef lfllillillg efpA1etitie11eP.1 88!1 eeeftt18le illfeflltMiett 
~ efwemea. 
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Identified risk “Incomplete abortion (method failure) with severe bleeding” 

MedDRA terms Induced abortion failed (PT) 

Vaginal bleeding (PT) 

Seriousness Yes.  Method failure occurs in 1.3 to 7.5% of cases. 

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases.  A transfusion is required in 0.1-0.2% of 
cases.(19) 

Method failure may occur with severe bleeding and it may occur without severe 
bleeding.  Severe bleeding may not be a symptom of method failure. As there is a 
risk of failure of the method follow up of women is mandatory to check that 
abortion is complete.   

Severity and nature of 
risk  

Vaginal bleeding is part of the method. Bleeding occurs in almost all cases and is 
not in any way proof of complete expulsion.  

Follow-up must take place within a period of 14 to 21 days after administration of 
mifepristone to verify by the appropriate means that expulsion has been completed 
and that vaginal bleeding has stopped. In case of persistent bleeding (even light) 
beyond follow up, its disappearance should be checked within a few days.  

If continuing pregnancy is suspected, a further ultrasound scan may be required to 
evaluate its viability.  

Persistence of vaginal bleeding at this point could signify incomplete abortion, or 
an unnoticed extra-uterine pregnancy, and appropriate treatment should be 
considered.  

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases. 

In the event of continuing pregnancy diagnosed after follow up, termination by 
another method may be proposed to the woman. 

As there is a risk of failure, follow up of women is mandatory to check that 
abortion is complete. 

Frequency  Failure occurs in 1.3 to 7.5 % of cases. 

Background 
incidence/prevalence 

Early vacuum aspiration leads to up to 5% failure rate.(20) 

Risk group or risk 
factors  

None identified  

Potential mechanism Incomplete detachment of conceptus from uterine wall, insufficient uterine 
contractility. 

Preventability Information about the potential occurrence of both method failure and severe 
bleeding respectively is in the Product Information and the Consumer Medicine 
Information.  Education to be offered to Medical Practitioners. 
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Identified risk "Incomplete abotiion (method failut·e) "'ith seve1·e bleeding" 

Potential public health IYes. hence the need for educational resources to be av.ulable to oractitioners and 
impact 3denuare mfonuation for wom...,1111<>1,a 

Identified risk "Infection, toxic shock syndrome" 

MedDRA terms Infection (PT), Toxic shock syndrome (PT) 

Seriousness Yes. Infection following termination occurs in less than 1 % of cases regardless of 
the method. Infection in medical termination occurs in 0.3-0.9% of cases.(21) 
Fatal toxic shock syndrome is very rare. 

Sevet'ity and nature of Very rare cases of fatal toxic shock caused by Clostridium sordellii endometritis 
risk presenting without fever or other obvious symptoms of infection, have been 

reported after medical abortion with the use of 200 mg mifepristone following the 
non-approved vaginal administration of misoprostol tablets for oral use. In 
Australia a case of fatal probable toxic shock syndrome has been reported in a 
woman treated with mifepristone 200 mg followed by 800 mcg buccal 
misoprostol. 

Clinicians should be aware of this potentially fatal complication. 

F.-equency Infection following termination occurs in less than 5% of cases regardless of the 
method. 

Very rare cases of fatal toxic shock syndrome. 

Backgl'Ound Infection following termination occurs in less than 5% of cases regardless of the 
incidence/ prevalence method. 

Risk group 01' risk May be associated v,~th vaginal administration of misoprostol oral tablets. 
factors 

Potential mechanism Unknown 

Pt·eventability Information about the potential occurrence of the event in Product Information 
(Precautions) indicating that the vaginal administration route of misoprostol 
should not be used. Information about the possibility of infection occurring is 
included in the Consumer Medicine Information. Education to be offered to 
Medical Practitioners. 

Potential public health Yes. hence the need for educal10Dal resources to be av.ul.able 10 Qncbtmneis arul 
impac.t adeguate mforma1ion for women Yes, eeeee !Be eeed fe~f!•"l'M lfftffltft~ et 

peelilieaefs aaEi aeeEJl¼ilte iateimatiea efmemea 
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~dentified tisk ·'Cardiac Disordel'S•i 

:l ledDR.\ terms Adverse ..vent rS2Qns of ardiovascular events are identified usin2 a m;esoeofied 
list of Standard MedDRA nuerv: SOC Card tac disordet,; 

Se1iou~ness No cardiovascular ~ent was rSJ!oned durin2 !!fVoi:tl srudies. 
Cardiovascular events !:ll!orted with nusoorostol use in a gj'.!!aecological 
indication. in ltt.erarure studies and l!ostmarketing exnerience. include myocardtal 
infraction. myocardial ischemia sudden dea!:!J. stroke and transient ischemic 
accident. Most of these events have a favourable ot11come bt11 event with segue! 
or fatal outcome bas also been rS2Qrted. If some occurred after a treatment 
including mifSJ!rislone and nusomostol for most of them mifSJ!risrone 
admirustration was unknown 

SeveriiY and nature of In a gromective SltlID( on 9 women evaluating cardio-vascular safe!)'. of 600 !LI! 

risk misQ!!!ostol administration via va!li!!al route. none of evaluated l!ararDeters 
(cardiac fr£guen£X. arterial l!ressure. cardiac index. .. ) for 4 days after the take-
were sil!llificantly modified (Ramsey '.!000). 
An investigation on cardiovascular effect of misQ!!roslol was l!erforrned bv the 
French Na1:tonal Agen(;X in 2013. This evaluation based on international literarure 
search, French and international !!OSI-marketing r!:l!orts (from commercialisation 
ro December 101 "l) concludes in tl1e existence of corOD3fV and cerebral adverse 
reaction with the use of misomostol in medical termination of a 11r=cy. 
Rei!ardin2 mif£1!!:istoue 12otential effect on cardiovasrular n!Slem non-clinical 
dau. clinical data. 11ost- marke!i!!g surveilfance of adverse events and the dru2 · ; 
action mecbamsm on tile adrenoconical l!ailiway do not associate the 11roduct with 
rvn,cal n,oarrhvthm;c events that could indicate a OT/OTc interval orolone:ation. 

Frequency French National Agencv estimated the mcidence of cardiovascular events with the 
use of misoru:ostol at 2.7 cases [O 3 to 9.8] for 106 ex11osed women. 
In the Australian l!hase rv safety s!!!!!Y.. from cumulative data to 3 J st March 2016. 
incidence , , ~ of cardiovascular event bv 2estahonal a2es is nrovtded below: 

< 35 davs 36-H QilS 43-49 da:s;:s 50-56 !Jils 57-63 da:s;:s Toed 

Q 0.1 0. 1 0.3 02 0.1 

Bacmound There are no ~fie studies that Mraluate m;e,·alence of cardiovascular risks o f 
incideuce/l!revalence first trimester ~gnant women 

Risk &:!Olli! or risk Vascular risks f.-tctors such as tobacco use hYQertension and heredity as well as a 
factors sur -exoosure 10 misQ!!rostoL 

Poteutial m echanism Coro!!m manifestittons observed clnriua medical ternnnation of l!re1!030C:f could 
be ~Jained by the eXlSlence of vascular risks factors (tobacco use. hYl!ertens10!!, 
beredirt:l and a sur-e.l!l!osition to Ull.SOOrosrol related to the hig!J dose (double 
nnsoloav) and tbe rn,nnal admirustratton. this wav leadin2 to a douhline: of AUC. 

Preventability lnformarion about the 11otential occurrence of ilie event in Product Iofoonation and 
Consumer Medicine Information. 

Potenti.11 l!ublk health Yes hence the need for educational resources to be arailable to 11racti1ioners and 
impact adeguate mfonnation for women. 
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. , J ldeatified Fisk '""· . 

?,let!BR:•, hl'IBs 15!1aeeEI ae9fl>9B iaileEI ~ 

Serieaseess ¥es. Faillii'e eeeBfs ia l.:J l e+.§% efeases. 

Sewrii, itell BRhtte ef Ar; UiN@ is a 1=i&k 9£ faHla;@, {e,1,19.ii~ QI) ei~·em@& if; maa9aC:ef:!r i& e6@ek lh-ac 
Fiski alie1tte11 is eeftt!!le~. 

F.-e11aeeer Fttilltfe eeeltfS ift 1.3 te +.S ~• efeeses. 
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~ 

Peleetial meehaaism Ifteeftt!!I~ delft eitme!II. ef eeeeei,tus ifem alefifte .. Mi., i!lslHfteietlt a~e 
eeatfa~•. 

Ptena•ah~· lilfeeaa!iea aha.a lhe f!Sleatial eealffeltee efthe e,,·- ia Plie~ lafeeaatiea 
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Sew1·iir ABEi aah11·e al U4@A&@ ii9&11:.aeiie&s 9f EF~iag; ~c&ieh ma~, i;em@lim@r; e@@ii ~Hsi,Af~ee aarl 
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Potential public health  None 

 

Identified risk “Uterine infection (endometritis, pelvic inflammatory disease”) 

MedDRA terms  Uterine infection (PT) 

Seriousness No 

Severity and nature of 
risk  

Infection following abortion: suspected or confirmed infections (endometritis, 
pelvic inflammatory disease) which can result from incomplete abortion. 

Frequency  Infection following termination occurs in less than 1% of cases regardless of the 
method. Infection in medical termination occurs in 0.3 0.9% of cases.(21) 

Background 
incidence/prevalence  

Intrauterine procedure can lead to uterine infection, whatever the method used. 

Risk group or risk 
factors  

None identified  

Potential mechanism Incomplete abortion with debris remaining in the uterine cavity. Additional 
intrauterine procedure (D & C or vacuum aspiration) can increase the infectious 
risk. 

Preventability Follow up is recommended for all women using the medical method of 
termination to identify incomplete abortion. 

Information about the potential occurrence of the event in Product Information 
and Consumer Medicine Information. 

Potential public health 
impact 

None 

 

Identified risk “Nausea, vomiting” 

MedDRA terms Nausea (PT), Vomiting (PT) 

Seriousness No 

Severity and nature of 
risk 

These symptoms are frequently reported in the hours following prostaglandin 
analogue administration. 

Frequency Very common 

Background 
incidence/prevalence 

Not applicable 

Risk group or risk 
factors 

None identified 
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Identified risk “Nausea, vomiting” 

Potential mechanism  Unknown (likely related to prostaglandin intake) 

Preventability Information about the potential occurrence of the event in Product Information 
and Consumer Medicine Information.  

Potential public health 
impact 

None 

 

Identified risk “Diarrhoea” 

MedDRA terms Diarrhoea (PT) 

Seriousness No  

Severity and nature of 
risk 

This symptom is frequently reported in the hours following prostaglandin 
analogue administration. 

Frequency Very common 

Background 
incidence/prevalence 

Not applicable 

Risk group or risk 
factors 

None identified  

Potential mechanism Unknown (likely related to prostaglandin analogue intake) 

Preventability Information about the potential occurrence of the event in Product Information 
and Consumer Medicine Information. 

Potential public health 
impact 

None  

 

Identified risk “Hypotension” 

MedDRA terms Hypotension (PT) 

Seriousness No  

Severity and nature of 
risk 

This symptom is frequently reported in the hours following prostaglandin 
analogue administration. 

Frequency Rare (0.25 %) 

Background 
incidence/prevalence 

Not applicable 
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Risk group or risk 
factors 

None identified  

Potential mechanism Unknown 

Preventability Information about the potential occurrence of the event in Product Information 
and Consumer Medicine Information. 

Potential public health 
impact 

None  

 

Identified risk “Skin rashes, urticaria” 

MedDRA terms Rash (PT), Urticaria (PT) 

Seriousness No  

Severity and nature of 
risk 

Skin eruption 

Frequency Uncommon for skin rashes 

Rare for urticarial reaction 

Background 
incidence/prevalence 

Not applicable 

Risk group or risk 
factors 

None identified  

Potential mechanism Unknown 

Preventability Information about the potential occurrence of the event in Product Information 
and Consumer Product Information. 

Potential public health 
impact 

None  

 
Table 5 Important Potential risks   

Important Potential risks  Important Potential Risk - Unintended pregnancy exposure to mifepristone / 
misoprostol and risk of incomplete abortion with severe bleeding 

Evidence source:  

In approximately 3% of the cases (EU Summary of Product Characteristics (SPC) for Mifegyne® and for 
Mifepristone Linepharma, section 4.4) abortion can occur with mifepristone alone (with no prostaglandin 
intake).  Follow-up is still required to ensure that complete abortion has occurred.   

In addition, as indicated in the EU SPC for Mifegyne® and for Mifepristone Linepharma (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  Due to the 
long half-life of mifepristone, the possibility exists of exposure of a subsequent pregnancy to mifepristone.  
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To avoid potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be 
avoided during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as 
early as possible after mifepristone and misoprostol administration.  

  

Important Potential risk / Unintended pregnancy exposure (risk of malformations) 

Evidence source: In the EU SPC for both Mifegyne® and for Mifepristone Linepharma, it is stated in section 
4.6, it is stated that “in animals the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule” and that “with sub abortive doses, isolated cases of malformations 
observed in rabbits, but not in rats or mice were too few to be considered significant, or attributable to 
mifepristone”.  

In section 4.6 of the EU SPC for Mifegyne® and Mifepristone Linepharma, it is indicated that “in humans, the 
few reported cases of malformations do not allow a causality assessment for mifepristone alone or associated 
to prostaglandin.  Therefore, data is too limited to determine whether the molecule is a human teratogen.” 

The issue of the outcome of persisting pregnancy in case of failure of the method remains incompletely 
solved: although, up to date there does not seem to be clear-cut foetal malformations attributable to 
mifepristone or to prostaglandin analogues (19), such possibility cannot be definitively ruled out and women 
should be adequately counseled in such a situation.  

In addition, as indicated in Part II, Table 3 of this RMP, misoprostol, through its smooth muscle contracting 
activity, could have effects on the developing foetus and there are several reports in the literature on the 
occurrence of congenital defects in children born to mothers who had taken misoprostol to terminate 
pregnancy; this off-label use of misoprostol appears to have been a particular problem in Brazil, from where 
considerable evidence has accumulated on its possible teratogenic activity in humans (cited by Orioli et al, 
2000; Paumgarten et al, 1995).  Data would suggest a link between misoprostol and congenital malformations, 
based on a retrospective analysis of cases, and a prospective study based on Brazilian data suggested that 
misoprostol may increase the incidence of congenital anomalies, but that the magnitude of the increased risk is 
low (Schuler et al, 1999). 

As a consequence, the EU SPC for Mifegyne® and Mifepristone Linepharma proposes the following 
recommendations: 

- Women should be informed, that due to the risk of failure of the medical method of pregnancy termination 
and to the unknown risk to the foetus, follow-up is mandatory (see Section 4.4 special warnings and special 
precautions for use).  

- Should a failure of the method be diagnosed at follow-up (viable ongoing pregnancy), and should the patient 
still agree, pregnancy termination should be completed by another method.  

- Should the patient wish to continue with her pregnancy, the available data is too limited to justify a 
systematic termination of an exposed pregnancy.  In that event, careful ultra-sonographic monitoring of the 
pregnancy should be carried out.” 

In addition, as indicated in the EU SPC for Mifegyne® and Mifepristone Linepharma  (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  To avoid 
potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be avoided 
during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as early as 
possible after mifepristone / misoprostol administration. 
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lmpot1ant Potential tisk t lSe•·e.-e asthma eeeeetnDed Ii~· h-eaaeeetlndnced Bronclual Astbmal 

Evidence source: 

Data to evaluate the inadvertent risk of induced brouclual asthma after the administration of mif!:i!ristone and 
misQJllostol are derived from anal)!)le.s conducted of extensive review of literature eublished in English and in 
Chinese as well as non Linsihanna France !il!onsored trials and f !llOrts from llQSl-nmketmg setting. 

TlHs ie!i !Mellee 89 e ee111f&meil!8tie1t ill 11!.e Bb' SPG fer .Mtfl!~11e@ BIie .MtfepMff!lle Lillepit8ffll8, .. ltMe.er 
the ieEliealiee. 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments. This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid. 

In addition, bronchospasm may occur with some prostaglandins and prostaglandin analogues. The possibility 
should be borne in mind in patients with a history of asthma. 

Severe asthma uncontrolled bl:'. treatment is labelled as a contraindication in the EU SPC for Mif~e® and 
Mif!:l!ristone Linmharma. whatever the mdication. 

Table 6 Potential interaction with CYP3A4 inhibitors or inducers 

Interacting substance/CYP3A4 inhibitor s 01· inducers 

Evidence source: EU Mifegyne® SPC, literature review 

No interaction studies have been performed. On the basis of this drug's metabolism by CYP3A4. it is possible 
that ketoconazole, itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing 
serum levels of mifepristone). Furthermore, rifampicin, dexamethasone. St. John's Wort and certain 
anticonwlsants (phenytoin, phenobarbitone, carbamazepine) may induce mifepristone metabolism (lowering 
serum levels of mifepristone). 

Based on in vitro inhibition information, co-administration of mifepristone may lead to an increase in serum 
levels of drugs that are CYP3A4 substrates. Due to the slow elimination of mifepristone from the body, such 
interaction may be observed for a prolonged period after its administration. Therefore, caution should be 
exercised when mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia. 

For misoprostol, limited studies on effects of misoprostol on hepatic drug metabolism in the rat did not show 
any effect on aminopyrine metabolism (single oral dose of 0.1 mg/kg of misoprostol) or, after 0. 1 mg/kg twice 
daily for four days, cytochrome P450 content or the activities in liver microsomes ofhexobarbital 
hydroxylase, aniline hydrolase or p-nitroanisole O-demethylase. Based on this information. no drug 
interaction is expected after misoprostol administration. 

Table 7 Potential interaction with products interacting with the glucocortic.oid rec.eptor 

Interacting substance/ Products interncting with the glucoc.ot1icoid receptor 

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC's, literature review 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments. This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid. 
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SVII.3.2.  Presentation of the missing information 

Table 8 Presentation of the missing information  
 

Missing Information/ Inherited porphyria 

Evidence source: This is labelled as a contraindication in the EU SPC for Mifegyne® and Mifepristone 
Linepharma, whatever the indication.   

The reason for this contraindication is unclear. Literature search for “mifepristone and porphyria” yields only 
one abstract (15) indicating that in an in vitro model mifepristone and deferoxamine together produced 
significant accumulations of protoporphyrin.  The authors concluded that “RU-486 may pose a risk in patients 
with known acute porphyria and should be used with caution”. 

 

Missing Information / Theoretical interaction with NSAIDs 

Evidence source: This is a potential precaution in the EU SPC for Mifegyne® and Mifepristone Linepharma, 
whatever the indication.  

A decrease of the efficacy of the method can theoretically occur due to the antiprostaglandin properties of 
non-steroidal anti-inflammatory drugs (NSAIDs) including aspirin (acetyl salicylic acid).  Limited evidence 
suggests that co-administration of NSAIDs on the day of prostaglandin administration does not adversely 
influence the effects of mifepristone or the prostaglandin on cervical ripening or uterine contractility and does 
not reduce the clinical efficacy of medical termination of pregnancy.  The reason for this precaution is 
therefore unclear.(23,24) 

 

 

Missing Information / Potential interaction with products interacting with the progesterone receptor 

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC’s, literature review 

Mifepristone is a progesterone receptor antagonist.  Therefore, it may interfere with the action of progestin-
only contraceptives. 

 

 

Missing Information / use in adolescents 

Evidence source: Literature review 

Mifepristone Linepharma 200 mg Tablet and GyMiso® are recommended for use in females of childbearing 
age.  There are limited data available in women below the age of 18 years. 

 
SVII.3.3. Presentation of the pharmacological class effect 

Mifepristone belongs to the progesterone receptor antagonist class.  
Mifepristone also displays anti-glucocorticoid activity.  Such activity, evidenced by an ACTH 
elevation, has not been observed at the dose of 200 mg per dose for several years (157 months for 
treatment of meningioma in patients with normal adrenal function).(18) Therefore, use of a single 
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intake mifepristone is not expected to have anti-glucocorticoid activity. As indicated above, 
mifepristone may interfere with the action of glucocorticoid treatments. This might be relevant in case 
of severe asthma inadequately controlled by oral gluc.ocorticoid. 

For medical pregnancy termination, mifepristone treatment must be followed by the administration of 
the prostaglandin analogue, misoprostol (GyMiso®) which is the second component of MS-2 Step. 
Therefore, risks inherent with this class of product must also be taken in consideration. 

Pbannacological class effect / Risks 1·elated to the use of p.-ostaglandin 

Evidence source: 

Termination of pregnancy with mifepristone necessitates the use of prostaglandin analogues, such as 
misoprostol, which has its own potential risks. 

This is taken into account in the EU Mifegyne® SPC: 

In section 4.3 , the method should not been used in case of contraindication to a prostaglandin analogue. 

In section 4.4, it is acknowledged that rare serious cardiovascular accidents have been reported following the 
intra muscular administration of prostaglandin E2 analogue, sulprostone. For this reason women ll\<-ith risk 
factors for cardiovascular disease or established cardiovascular disease should be treated "~th caution. 

This is taken into account in the current Mifepristone Linepharma Australian Product Information: 

In Contraindications, the product should not be prescribed in case of a contraindication to the prostaglandin 
analogue. 

In Precautions, it is stated that rare serious cardiovascular accidents have been reported following 
administration of prostaglandins including misoprostol For this --~ women with risk 
factors for cardiovascular disease or established cardiovascular disease should be treated with 
caution. 

PART II: MODULE SVIII - SUMMARY OF THE SAFETY CONCERNS 

!Ta ble 9 SVIll.1: Summary- safety coocern~ .... ________________ _ __.-j Commented~_13_0ec __ 20_2_2_-Q_2 _ ____ _, 

Summary of safety concerns 

Important Identified Risks: Bleediag 

Infection, toxic shock syndrome 

Method failure 
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CTD Module 1, Section 1.8.2 
Risk Management Plan Vel'Sion L~ 

Summuy of safety concerns 

Cardiac disord= 

Important Potential Risks: Inadvertent pregnancy exposure and risk of incomplete abortion 
with severe bleeding 

Inadvertent pregnancy exposure (risk of malformations) 

Potential interaction with CYP3A4 inhibitors or inducers 

Potential interaction with products interacting with the 
glucocorticoid receptor 

~ e¥efe as!hma \iaeeakelled b~· keatmeatinduced bronclual ~ ' "'" ~ 

Effects in lactating women 

Effects in women with impaired liver function 

Effects in women with impaired renal function 

Effects in women with malnutrition 

kncorrecr de-cennimt.ion of aestat.tonal aa..l 

Potential for missed ectopic pregnancy 

Potential for postnatal developmental delay 

Potential for off-label use beyond the first trimester 

Potential for loss to follow-up 

Potential safety risks in wlnerable groups including women in 
regional and remote areas of Australia., who may be particularly at 
risk of being lost to follow-up 

Missing Information: Inherited porphyria 

Theoretical interaction with NSAIDs 

Potential interaction with products iuteracting with the 
progesterone receptor 

Use in adolescents 

Pharmacological class eifect Risks related to the use of prostaglandin 

PART III: PHARMACOVIGILANCE PLAN (INCLUDING POST-AUTHORISATION 
SAFETY STUDIES) 

Commented 13Dec 

Commented dditiorutl important potential risk added 
(as per the Canadian RMP). 

Im.I Routine pharmaco"l>igilance acthi tiesl.,._ __________________ .---1 Commented S,.ius of PSUR commilmeols updated 

The ee5effjll!0ft eftite FeutmeRoutine pharmacovigilance~ ctivities including adver,e event 
reporon11. and signal detec!Jon IS conducted. 

Periodic Safeh· Updntes 
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MS-2 Step composite pack 
(1\UFEPRISTONE LINIPHARMA 200 MG TABLET mifeptistone 200 mg tablet/GyMiso® 
misoprostol 200 i•m tablet bliste1·] 

CTD Module l , Section 1.8.2 
Risk Management Plan Vel'Sion :L.~ 

Periodic Safety Update Reports (PSURs) for Mife.pristone Linepbarma and GyMiso® will continue 
as IM'esemeethe safety reporting method for MS-2 Stf11. 

As agreed at the time of approval of the individual products. PSURs was submitted six monthly for 
the first 12 months from relristratton and then annually after that with a data lock of no more than 60 
days for Mlfepristone Linepbarma and GyMiso® re;pectJvelv. Use ofmifepnstone beyond the first 
trimester (including off-label use) IS given separate consideration in the &if:0jle89 CTI) 

MeaulePSURs. 

PSURs would be ahgned with mternational reportmg m accordance with the international birth date 
@D) defined tn ICH E2C{Rl), which for: 

Mifepristone Ltnephanna is based on the EU-hannonised IBD of 3 I May. MS Health have 
completed the PSUR subtnission collllilltments. 

The Mifepristone Ltnepharmn product was launched m Australia on 4 February 2013. 

GyMiso® is based on an EU-harmonised IBD of 31 May. The GyMiso® product was 
launched in Australia on 1.8.1 is &ve.il&e~e tfJ!eR reEfi¼esl Awmst 2013. 

MS :2 Sle_p PSUR obligations have been met and no further subtnissi.ou are regtured. 

The safety update reports for both Mifepristone Line_phanna and GyMiso® will mclude the onooing 
post marketing collection of the data i.n Australia. 

m .2 Additional phar macovigilance activities 

!Not appltcableThe ~t1eeser is eeeelsetff'lgb&s eeeellieteel e t1est m8fl.etff'lg s11.rvei,Uenee stllei>t ef ---{ Commented i.llllRFI 13 Dec 2022 
li5e efMifejlri~eee E.ieejlbflffll.fl. 898 G;rMise® fer eftff'.Y meclteM eeeftiee withie ~4SIA ebeies. '-----------~ 
MS 2 S4ep ·,•JtiJ eez..:.:!§. &88e8 le the jlreteeel felle·.vieg il5 le11.Reb iele the A11.slr&li&R !Bllfket e;r 
the Sf!eRSer. 

TI!is stue;r w~ iilNel\•eiR•.•elne8 e. s11.ffieieet Sllil!f!le ef fl&lieel5 the.t ae.\•e ee1Bf)lete8 aoeetmetit, 
8118 lhet 58.!Bf)le sii!e v;ill ee~ 88e!fY&lel;r jle1Nere8 te 8eteet &Eberse 0'{0Rt5 efeleeelieg, rete.iee8 
jlre81iets ef eeeeejltiee &R8 iefeeliee. The e.9•1erse e:.·ent r&te iR this ' trial' e89~ thee ee 
eelBf)ai=eEi te use ia the 1',utheriseEi Pfeseriber settiag. Key eaEipeiats ai=e~ follenr up rates, 
failure rate, .mEi a8-',erse e.neat rates. With respeet te the s~le sio!.e, the ebjeetiYe efthis stue;r 
is~ te estimate aEinerse eueat rates related te aEimiaislJ:atiea efthe early meEiieal preeeElure ia 
,/1,Qstralia iaeluEl¼ag retai!¼eEi preeluets ef eeaeejltiea / failure rate, hea•,ry WeeEHBg, .mEi iafeetiea, 
aaEi these e¾•eats ai=e reJJerteEi ia the literature te eeeur at rates ef up le 7%, 12% .mEi (U 1%, 
;@i;p@ciP<@lry<. Th@11,, at H19it, a i~I@ gi.z@ gf 1 :i):i 1 pati.@irli 1l'ii1 b@~ ;,1cp1ii:@d. (Cal.culatiga: 

if the e.el>,erse e·.•eet rate we.s G.H~ Utee te e.eflie¾•e e wielth ef G.G5q~ fer the 95q~ Cl re(lllif:es e 
Sllil!f!le sii!e efl5,H 1 jlOtieet~. 

Te jleteeti~l;· e.eEfi¼ire 88te. ea e11teemes 898 risk ef &8¾•erse e·1eel5 iR wemee eeesi8ere8 te 
eeleeg te \1\tifter&ele grelljls Eiil,els9iftg wE!ftlee iR regieRM &R8 Femete eree.s ef t'J:li5b:&lie), the 
f1e~ee9es v;ill ee>..!!Q!:sl e.el8eel te the iRfeRB&tiee reEfi¼ii:e8 with jle.tieet eel•.•erse e\•eat rejleFtiftg. 

A eejl;r ef the ell.ffem emeeeleel jlreteeel fer the jlest Bl8.fl.etff'lg s11.r-ve~89ee sftlei;r is 
jlre·,.ieled¥.·&s rireYieeel llftei ea eefflj!letiee the eemrilete rihese IV sR!!!)• res11.lts were 51J8mi:~e8 
te theTGA. 
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III.3 Summary Table of Additional Pharmacovigilance Activities  

Table 10 Part III.1 On-going and planned additional pharmacovigilance activities 

Study Status  Summary of 
objectives 

Safety concerns 
addressed Milestones  Due dates 

Category 1 - Imposed mandatory additional pharmacovigilance activities which are conditions of the 
marketing authorisation  

Not Applicable 

Category 2 – Imposed mandatory additional pharmacovigilance activities which are Specific Obligations 
in the context of a conditional marketing authorisation or a marketing authorisation under exceptional 
circumstances  

Not Applicable 

Category 3 - Required additional pharmacovigilance activities  

Not Applicable 

PART IV: PLANS FOR POST-AUTHORISATION EFFICACY STUDIES 

Not applicable. 

PART V: RISK MINIMIZATION MEASURES (INCLUDING EVALUATION OF THE 
EFFECTIVENESS OF RISK MINIMISATION ACTIVITIES) 

Risk Minimisation Plan 

V.1 Routine Risk Minimisation Measures 

Routine risk minimisation measures include the Product information and Consumer Medicine 
Information.  Details are outlined in Table 6 below.  

Table 11 Part V.1 Description of routine risk minimisation measures by safety concern 

Safety concern Routine risk minimisation activities 

Important identified risk: 

 

Bleeding 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Important identified risk: 

 

Infection, toxic shock 
syndrome 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  
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Safety concern Routine risk minimisation activities 

Important identified risk: 

 

Method failure 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Uterine contractions / 
cramping 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

Uterine infection 
(endometritis, pelvic 
inflammatory disease) 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Nausea, vomiting 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Diarrhoea 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Hypotension 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Skin rashes, urticarial 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  
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Safety concern Routine risk minimisation activities 

Important identified risk: 

 

Cardiac disorders 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Important potential risk: 

 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion with 
severe bleeding 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Potential interaction with 
CYP3A4 inhibitors or 
inducers 

 

Routine: 

Mentioned in the Product Information in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 

 

Important potential risk: 

 

Potential interaction with 
products interacting with 
the glucocorticoid 
receptor 

 

Routine: 

Mentioned in the Product Information in PHARMACOLOGY and 
PRECAUTIONS. 

Physician education. 
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Safety concern Routine tisk minimisation activities 

Important potential risk: 
Routine: 

Mentioned in the Product Information in CONTRAINDICATIONS and 
~ e,et-e~ PRECAUTIONS 
aaeoalfelleEI lly 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® ~almi!Qllnduc-ed 
bronchial asthm:: I Consumer Medicine Information. 

Physician education. 

ImQortant !ll;ltenttal risk: Routine. 

Mentioned m the Product Info=tion in CONTRAINDICATIONS 

Incorrecr det.eo:ninallon Mentioned m the Mifeoristooe Consumer Medicine Infoanarion and the GyMtso® 
of 2estational a2e Consumer Medicine Information. 

P/!ys1cian educ-.1tton. 

Important potential risk: Routine: 

Mentioned in the Product Information in Use during lactation. 

Effects in lactating Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
women Consumer Medicine Information. 

Important potential risk: Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 

Effects in women with 
PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 

impaired liver function 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Important potential risk: Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 

Effects in women with PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 

impaired renal function 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 
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Safety concern Routine tisk minimisation activities 

Important potential risk: Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 

Effects in women with 
PRECAUTIONS FOR USE. 

malnutrition Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Important potential risk: Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 

Potential for missed 
PRECAUTIONS FOR USE and in ADVERSE EFFECTS. 

ectopic pregnancy Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Important potential risk: Routine: 

Mentioned in the Product Information in Use in pregnancy 

Potential for postnatal 
developmental delay 

11:mooruut 1i21t-!lllal risk: Routine. 

Po1enlial for loss 10 Me.nnoned in the Product Iuformauon ID SPECIAL W ARNJNGS AND 
follow up PRECAITTIONS FOR USE 

Missing infonnation: Not mentioned in Product Information and the Consumer Medicine Infonnation as 
there is limited evidence of this being a safety concern with administration of 
mifepristone.(22) 

Inherited porphyria 

Missing infonnation: 

This potential risk has not been confirmed and no information is deemed 

Potential interaction with 
necessary in the Product Information. 

products interacting with 
the progesterone receptor 

Missing information: This potential risk has not been confirmed and no information is deemed 
necessary in the Product Information. 

Theoretical interaction 
with non-steroidal anti-
inflammatory drugs 
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Safety concern Routine risk minimisation activities 

Missing information:  

 

Use in adolescents 

 

 

Product Information and Consumer Medicine Information mention that use is 
limited in this population. 

The Product Information mentions, there is no relevant use of MS-2 Step in the 
prepubertal paediatric population in the indication. Administration to adolescents 
less than 18 years of age should be undertaken with caution. 

Pharmacological class 
effect: 

 

Risks related to the use of 
prostaglandin 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

 

V.2 Additional Risk Minimisation Measures  

There are six specific risk minimisation tools planned, as detailed below, in addition to the 
routine measures for the identified risks, potential risks, missing information and 
pharmacological class effects, outlined below. 

Black Box Warnings   

A black box warning is included in the MS-2 Step Product Information:  

It is very important that all patients receiving these medications are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone.  Read the SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

A black box warning is included in the Mifepristone Linepharma Consumer Medicine Information: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

A black box warning is included in the GyMiso® Consumer Medicine Information: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

Inclusion of Consumer Medicine Information  

The Consumer Medicine Information will beis included in every pack of Mifepristone Linepharma. 

The Consumer Medicine Information willis also be included in every pack of GyMiso®. 
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Inclusion of Instruction Insert in Composite Pack Ca1·ton 

An Ins1ruction Insert ~ Ja included in every pack of MS-2 Step, to clearly indicate the identity of 
the components, the order in which the component medicines should be taken, and the importance of 
a follow-up appointment 14-21 days following the administration of Mifepristone Linepharma to 
confinn successful termination of pregnancy. 

[t~lie'S'Shll'""'4i£?ftee41lt,,,,..\:ee~ee1Sss-s 44tei,.,~;¥.·ISl:!!l-'l~S44l-e!flfl>-il1~-·'il'IHlf<eptpHr'l!is;t<te&1e&1eHLbsilflBK>ep .. lte,a111Fl'l,III.Bt&IHll&B1Hll1M:,C-,y"')'ilii1S<see,@&1]1!.l ________ __.--j Commented 1opo,ed 
• 1 pogllDl and oertification tor 

The Sfleaser ~ets the aeeess te -~g 1 S/ejJ le eas\lfe that 8BJy eligiele aBEl registered flFeSerihers 
eaB fJFeserihe MS 1 Slep anEl MifeJIASteBe Lmeflharma (IB0B9flaek). The Sfleaser will Eli&tritlme .~~ 
1 Slep te registered flhamiae¼es, with syW!y te eeeYF via the Sfleaser's sele El¼stribmer Symhiea. 
Suwly fi:em Symbiea will ealy eeCIH' fell1Y·iiag eemirmatiea reeei.ueel fi:em the Sfleaser hy ~ 
that the Pharmacy has registereEl w:ith MS liealth.. 

The t)f&gHliltiR(! wtil aelppt'egr-am beljls te eBS1:lfe taat.: 
• Dts!Re~iea efA~ 1 SlejJ is ee&trellee 88e me&ileree_ 
• 0Bljr Preseel!E!fS re~&ee ·.vilb tae Sjl8!158f 95 aa•;mg ee!BjlMe!I Ille Presefil!& Eate&liee 

(er e88 woi"e tae Pfesefil!er Eeltie&fiee asiftaey are 01:iffE!et 'IJGA L'.utaefisee Pfeseel!et'!i, 
J;~bliCOG er ae1,88eee tiip18fftfttes ef~12iCOG) el!B 13reseel!e A~ 2 Sle[J. 

• 0Bljr flharmaeies reglstereEl w:ith the Sfleaser eaB EHSfJeBSe MS 1 ~ep, anEl will ha,•e aeeess 
le a list efre~ered flF@Sen90f5. 

• Paffiei13111ittg f!FeseRl!aES are iimlRBee eftae eee!I ie HmlRBJl&fieBts eftae eff'eeti•,e&ess ef 
the methe!I, sew te !Bl!BElg@ 13eteeti.ti risks 8B8 tae HBJ!SfteBee effell,ew 1if195 well 95 the 
neee te gam iimlHBee eeasent 

• Paffiei13ali9g f!FeSeel!aES will aw.·e eeeess tea list efreglst&ee I3&8f!lllleies, l!BS lie al!le te 
i!leetif;· 131tatmaeies taat llw,e reglste£ee wita tae S13easer. 

These arrangements ~ e set up and will-9eare accessible via the Sponsor' s secure healthcare 
professional website www.ms2step.com.au, or by calling the company directly. The Sponsor may 
change the restrictions on supply if in the future an effective control mechanism on prescriber access 
becomes possible via the PBS. 

Informed Consent, Compliance with the Method and Follow-up 

The Sponsor~ all regist&e!I prescribers with access to reprinted Information Sheet 
and Patient Consent Agreements Fonns to ensure that information in relation to the medical method 
of pregnancy termination is available to assist the provision of informed consent by patients. 

Information Sheets and Patient Consent Forms will-also highlight symptoms patients will experience, 
along with symptoms requiring immediate follow up, and enable the prescriber to nominate the details 
of a 24-hour emergency facility for immediate follow-up if required, and details in relation to the 
patients scheduled follow up appointment 14-21 days after administration of the Mifepristone 
Linepharma tablet 

!+he Infeffll8tiee Sae et •nill alse eeete!ne~ eentaet eetails fer tae 2 4 ae!lf after eare BUf5tBj1; tell 
free Mepheee s0P.'iee J)f8¥ieee ta all j!&fients l!•t MS Hetitli. Meets !Bft'f alse ~•.•e eeaseet l!BS eleet 
te 1eeei>1e a fellew YJ! S~4S te!lt e8BlHIYBie&liee ~m tae SJ! ees8f 3 te § e&ys fell,ev.img inj,:estian ef 
~Be. +11:is message •Nill, J!re'i'i~ Ifie ?4 &8111' B!lf5e Mte£ eare eall eeetfe eeetaei 
ielepaene Bim!b& &Be !leseel!e s;ymJ:lteftl5 taat are ef eeeel!fB in relatiea te iflfeelieR; inee!Bfll,ete 
&1al!~eM'dlfit. 8!8!llll-el8f""'thrftelef8F!llfl~ee1lftlfftE. e,.,iii;e;iti:I~· IHIH~re>e-flthae&f,t~rel!E!f~IIHIH. re>e-t!III.EIE0!8EHll4. @!811i:l-iifEe1till,Kie"'v.H1 Ulljl3➔.jJ ______________ __.--j Commented - ropoiecl rm,oval of 24 hoor athir cue 

- 1. ,service 
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The Information Sheet and Patient Consent Agreements Forms ~ are provided without charge by 
MS Health, and CM be downloaded from the secure health care professional website 
www.ms2step.com_au as pelf files, or can be requested by contacting MS Health directly as reprinted 
documents. 

The 21 heUf IIIH'Sieg aftereftfe l!fld S},4-S teilit me!i5egisg sef\l½e e will lllse eej§_ JH'S'Aeed e;r ate Sf! eeser 
fi'@e ef eherge. 

The medical method of pregnancy tennination and requirement for patient follow-up appointment 
~ also -b@.docwnented in the MS-2 Step Product Information. 

Presc1iber Training 

To support the education of Prescnl>ers.. The Spe11Ser will pro'lidethe Sponsor provides access to 
Prescriber training through the provision of a comprehensive Medical Education P;ggrammaPro!!l'llln, 
and will eBSUfeensures to the extent practical, that the medical method of tennination using the 
Mifepristone Linepbarma and GyMiso® products (i.e. the MS-2 Step Medical Method) is used in 
Australia responsibly and appropriately. 

The Medical Education Program wtll-ee.!§ delivered online and ee~ made freely available by the 
Sponsor to all prescribers. ,<Yl. eater pt"eseel!ers 

ffeserieefS regi!;tE!Aft!1, viitit ate Si!eBS0r fer the fil:st time iolle•lliRj!; TGA 81!!!!'0 ;al efMS ~ Gffp l!fld 
ate fft!lftEet l!Ktiieh bi; ate Si! 81158£ v.:i:11. lle8fe reqwed te eefft!ll8*e ate e&tife Clffteftded Meetelll 
E811eelieB Pfef!:1~ iB eFEler te seetlfe eerlmeotios ~re,·&l to !lFeSeriee) fer },~OBe 
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V.3 Summary of risk minimization measures 

Safety concern  Pharmacovigilance activities Risk minimisation measures  

Important identified risk: 

Bleeding 

Routine: 

 Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study  

 Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Black box warning on follow up in MS-2 Step 

Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow up.  

Optional follow up SMS text message 
communication. 

24 hour nurse after care call service.  

Physician education. 

Infection, toxic shock 
syndrome 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study 

- Special attention in PSURs 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Black box warning on follow-up in MS-2 Step 

Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Optional follow up SMS text message 
communication. 

24 hour nurse after care telephone service. 

Physician education. 

Method failure 
Routine: 

-Routine pharmacovigilance 
Routine: 
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Safety concern Pbam iacovigilance activities Risk minimisation measures 

lf,dailieeal: Mentioned in the Product Information in 

Pest -1·,liag -.@illaau stw~l PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
- Special attention in PSURs Medicine Information and the GyMiso® 

Consumer Medicine Information. 

Additional: 

Black box warning on follow-up in MS-2 Step 
Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Physician education. 

Identified risk: 

Nausea, vomiting 

 

Routine: 

 Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study 

 Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow up.  

24 hour nurse after care telephone service.  

Physician education. 

 

Diarrhoea 

 

Routine: 

 Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study 

 Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow up.  

24 hour nurse after care telephone service.  

Physician education. 

Identified risk: 

Hypotension 

 

Routine: 

 Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study 

 Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow up.  

24 hour nurse after care telephone service.  
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Physician education. 

Skin rashes, urticaria 

Routine: 

 Routine pharmacovigilance 

 

Additional: 

 Post marketing surveillance study 

 Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow up.  

24 hour nurse after care telephone service.  

Physician education. 

Potential risk:  

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion 
with severe bleeding 

 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service.  

Physician education. 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service.  

Physician education. 
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Safety concern Pbannacovigilance activities Risk minimisation measul'es 

Potential l'isk: 

Routine: Routine: 

- Routine pharmacovigilance Mentioned in the Product Information in 
INTERACTIONS WITH OTHER MEDICINES. 

Potential interaction 
Mentioned in the Mifepristone Consumer withCYP3A4 .16:l4ettietlM: 

inhibitors or inducers 
Medicine Infonnation and the GyMiso® 

- Special attention in PSURs Consumer Medicine Information. 

Addiuon.il. 

Physician education. 

Routine: Routine: 

Potential interaction - Routine pharmacovigilance Mentioned in the Product Information in 

with producls PHARMACOLOGY and PRECAUTIONS. 

interacting with the 
AEIElilieaal: 

Additional: 
glucocorticoid 
receptor - Special attention in PSURs 

Physician education. 

Routine: Routine: 

ls.i@•·i,,;@ asllima 
- Routine pharmacovigilance Mentioned in the Product Infonnation in 

CON1RAINDICATIONS and PRECAUTIONS 
uneofttfoHed 8 r 

Mentioned in the Mifepristone Consumer -UUduced AEIElilieaal: 
brom:bia~ Medicine Information and the GyMiso® 

- Special attentton m ,..,, u ru; U>nsumer 1v,cu1cme uuormanon. 

Additional: 

Physician education. 

Routine: Routine: 

- Routine pharmacovigilance Mentioned in the Product Infonnation in Use 
during lactation. 

Effect in lactating Mentioned in the Mifepristone Consumer 
women Medicine Information and the GyMiso® 

Consumer Medicine Information. 

Additioual: 

Physician education. 

Potential l'isk: 

Effect in women with Routine: Routine: 
impaired liver 

- Routine pharmacovigilance Mentioned in the Product Information in function 
SPECIAL WARNINGS AND PRECAUTIONS 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

 

 

FOR USE and in INTERACTIONS WITH 
OTHER MEDICINES. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
impaired renal 
function 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
malnutrition 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Potential risk:  

Missed ectopic 
pregnancy 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE and in ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service. 

Physician education. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Postnatal 
development delay 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

Routine: 

Mentioned in the Product Information in Use in 
pregnancy 

 

Potential for off-label 
use beyond the first 
trimester 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Potential safety risks 
in vulnerable groups 
including women in 
rural and remote areas 
of Australia, 
particularly the risk of 
being lost to follow-
up 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Missing information  

Inherited porphyria 

 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

Not mentioned in Product Information and the 
Consumer Medicine Information as there is 
limited evidence of this being a safety concern 
with administration of mifepristone (6). 

 

Potential interaction 
with products 
interacting with the 
progesterone receptor 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 

 

 

Theoretical 
interaction with non-
steroidal anti-
inflammatory drugs 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

- Special attention in PSURs 

 

Use in adolescents 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

Product Information and Consumer Medicine 
Information mention that use is limited in this 
population. 

 

Pharmacological class effects 

Risks related to the 
use of prostaglandin 

 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service.  

Physician education. 

 

PART VI: SUMMARY OF THE RISK MANAGEMENT PLAN  

Not applicable. 

 

PART VII: ANNEXES 

Annex 1  Product Information for MS-2 Step 
Annex 2  Consumer Medicine Information of Mifepristone Linepharma 200 mg 

Tablet and Consumer Medicine Information of GyMiso® 200 microgram 
misoprostol tablets 

Annex 3  EU Summary of Product Characteristics and Patient Leaflet of 
Mifepristone Linepharma 200 mg tablet 

Annex 4  EU Summary of Product Characteristics and Patient Leaflet of 
Mifegyne® 200  mg tablet 

Annex 5  MS Health Proposed Australian Medical Education Program 
Annex 6  Copies of the Cited Literature 

Periodic Safety Updates 
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Periodic Safety Update Reports (PSURs) for Mifepristone Linepharma and GyMiso® will continue 
as the safety reporting method for MS 2 Step.  

As agreed at the time of approval of the individual products, PSURs will be submitted six monthly for 
the first 12 months from registration and then annually after that, with a data lock of no more than 60 
days for Mifepristone Linepharma and GyMiso®, respectively.  Use of mifepristone beyond the first 
trimester (including off label use) will be given separate consideration in the PSURs.   

 

PSURs would be aligned with international reporting in accordance with the international birth date 
(IBD) defined in ICH E2C(R1), which for: 

 Mifepristone Linepharma is based on the EU harmonised IBD of 31 May.   PSUR 5 dated 
28 August 2013, covering the period 29 December 2012 to 28 June 2013, is the most recent 
report submitted to TGA (as of October 2013).  PSUR 4 was included in the MS 2 Step 

dossier in June 2013. 

 The Mifepristone Linepharma product was launched in Australia on 4 February 2013.  

 GyMiso® is based on an EU harmonised IBD of 31 May.  The first 6 monthly update report 
in Australia, PSUR GyMiso Australia #1 (covering the period of 29 October 2012 to 28 
April 2013) was submitted in the MS 2 Step dossier in June 2013, and PSUR GyMiso® 
Australia #4 will be submitted to TGA in January 2015.  

 The GyMiso® product was launched in Australia on 1 August 2013. 

The safety update reports for both Mifepristone Linepharma and GyMiso® will include the ongoing 
post marketing collection of the data in Australia. 
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MS-2 Step composite pack 
(1\UFEPRISTONE LINIPHARMA 200 MG TABLET mifeptistone 200 mg tablet/GylWiso® 
misoprostol 200 i•m tablet bliste1·] 

CID Module l , Section 1.8.2 
Risk Management Plan Version L~ 
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1\18 l Step Tm iring Slides 
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1\18 l Step Trnining Case Studies 

Pre end Pest ee1u-se assessment 
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Not applicable 

MS Health Confidential Page 60 of 62 



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.00.34 

MS Health Confidential Page 61 of 62 

REFERENCES  

1.  Ford J NNSECG& LP. Reproductive health indicators Australia 2002. AIHW Cat No. PER 
20. . Canberra ; 2003.  

2.  Australian Bureau of Statistics. Australian Demographic Statistics, December 2009. 
Estimated resident population, Age groups – States and territories – as at 30 June 2009. 2009.  

3.  Guillem P, Racinet C, Leynaud A, Benbassa A, Cans C. Évaluation de la morbidité 
maternelle après interruption médicamenteuse de grossesse à partir de 12 semaines 
d’aménorrhée. Journal de Gynecologie Obstetrique et Biologie de la Reproduction. 
2003;32(3 I):227–38.  

4.  Aktun H, Cakmak P, Moroy P, Minareci Y, Yalcin H, Mollamahmutoglu L, et al. Surgical 
Termination of Pregnancy: Evaluation of 14,903 Cases. Taiwanese Journal of Obstetrics and 
Gynecology. 2006 Sep;45(3):221–4.  

5.  Henderson JT, Hwang AC, Harper CC, Stewart FH. Safety of mifepristone abortions in 
clinical use. Contraception. 2005 Sep;72(3):175–8.  

6.  Oshiro Y CCSDE. Carcinogenicity and mutagenicity studies on misoprostol. Environ Mol 
Mutagen . 1991;17(suppl 19):57.  

7.  Orioli IM, Castilla EE. Epidemiological assessment of misoprostol teratogenicity. BJOG: An 
International Journal of Obstetrics and Gynaecology. 2000 Apr;107(4):519–23.  

8.  Paumgartten FJR, Magalhaes-De-Souza CA, De-Carvalho RR, Chahoud I. Embryotoxic 
effects of misoprostol in the mouse. Brazilian Journal of Medical and Biological Research. 
1995;28(3).  

9.  Schüler L, Pastuszak A, Sanseverino MT v., Orioliz IM, Brunoni D, Ashton–Prolla P, et al. 
Pregnancy outcome after exposure to misoprostol in Brazil: a prospective, controlled study. 
Reproductive Toxicology. 1999 Mar;13(2):147–51.  

10.  Winikoff B, Dzuba IG, Creinin MD, Crowden WA, Goldberg AB, Gonzales J, et al. Two 
Distinct Oral Routes of Misoprostol in Mifepristone Medical Abortion. Obstetrics & 
Gynecology. 2008 Dec;112(6):1303–10.  

11.  Chong E, Tsereteli T, Nguyen NN thi, Winikoff B. A randomized controlled trial of different 
buccal misoprostol doses in mifepristone medical abortion. Contraception. 2012 
Sep;86(3):251–6.  

12.  Fjerstad M, Sivin I, Lichtenberg ES, Trussell J, Cleland K, Cullins V. Effectiveness of 
medical abortion with mifepristone and buccal misoprostol through 59 gestational days. 
Contraception. 2009 Sep;80(3):282–6.  

13.  Boersma AA, Meyboom-de Jong B, Kleiverda G. Mifepristone followed by home 
administration of buccal misoprostol for medical abortion up to 70 days of amenorrhoea in a 
general practice in Curaçao. The European Journal of Contraception & Reproductive Health 
Care. 2011 Apr 9;16(2):61–6.  

14.  Ngoc NTN, Blum J, Raghavan S, Nga NTB, Dabash R, Diop A, et al. Comparing two early 
medical abortion regimens: mifepristone+misoprostol vs. misoprostol alone. Contraception. 
2011 May;83(5):410–7.  

Document 12



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.00.34 

MS Health Confidential Page 62 of 62 

15.  Blum J, Raghavan S, Dabash R, Ngoc N thi N, Chelli H, Hajri S, et al. Comparison of 
misoprostol-only and combined mifepristone-misoprostol regimens for home-based early 
medical abortion in Tunisia and Vietnam. International Journal of Gynecology & Obstetrics. 
2012 Aug;118(2):166–71.  

16.  World Health Organisation Task Force on Post-ovulatory Methods of Fertility Regulation, 
Special Programme of Research D and RT, World Health Organisation. Comparison of two 
doses of mifepristone in combination with misoprostol for early medical abortion: a 
randomised trial. BJOG: An International Journal of Obstetrics and Gynaecology. 2000 
Apr;107(4):524–30.  

17.  Goldstone P, Michelson J, Williamson E. Early medical abortion using low‐dose 
mifepristone followed by buccal misoprostol: a large Australian observational study. Medical 
Journal of Australia. 2012 Sep 3;197(5):282–6.  

18.  Product information – Cytotec. MIMS Australia. 2011.  

19.  Sitruk-Ware R. Mifepristone and misoprostol sequential regimen side effects, complications 
and safety. Contraception. 2006 Jul;74(1):48–55.  

20.  Ashok PW. A randomized comparison of medical abortion and surgical vacuum aspiration at 
10-13 weeks gestation. Human Reproduction. 2002 Jan 1;17(1):92–8.  

21.  Shannon C, Brothers LP, Philip NM, Winikoff B. Infection after medical abortion: A review 
of the literature. Contraception. 2004 Sep;70(3):183–90.  

22.  Cable EE, Pepe JA, Donohue SE, Lambrecht RW, Bonkovsky HL. Effects of mifepristone 
(RU-486) on heme metabolism and cytochromes P -450 in cultured chick embryo liver cells. 
Possible implications for acute porphyria. European Journal of Biochemistry. 1994 
Oct;225(2):651–7.  

23.  Fiala C, Swahn ML, Stephansson O, Gemzell-Danielsson K. The effect of non-steroidal anti-
inflammatory drugs on medical abortion with mifepristone and misoprostol at 13–22 weeks 
gestation. Human Reproduction. 2005 Nov 1;20(11):3072–7.  

24.  Creinin MD, Shulman T. Effect of nonsteroidal anti-inflammatory drugs on the action of 
misoprostol in a regimen for early abortion. Contraception. 1997 Sep;56(3):165–8.  

25.  Grunberg SM, Weiss MH, Russell CA, Spitz IM, Ahmadi J, Sadun A, et al. Long-Term 
Administration of Mifepristone (RU486): Clinical Tolerance During Extended Treatment of 
Meningioma. Cancer Investigation. 2006 Jan 11;24(8):727–33.  

 26. Goldstone P, Walker C, Hawtin K. Efficacy and safety of mifepristone–buccal misoprostol 
for early medical abortion in an Australian clinical setting. Aust N Z J Obstet Gynaecol 2017; 
57 :366-371 

 

  

Document 12



Document 12

l\IS-2 Step composite pack 
[MIFEPRISTONE LINEPHARMA 200 MG TABLE T mifepristone 200 mg tablet/Gyl\'iiso® misoprostol 
200 11m tablet bliste1·] 

CID Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

Module 1.8.2 Risk Management Plan 

MS-2Step 
Composite pack containing: 

MIFEPRISTONE LINEPHARMA 200 mg Tablet mifepristone 200 mg 

and 

GyMiso® misoprostol 200 µg tablets 

RMP version to be assessed as part of this application: 

RMP version mllllber: +.G4.0 

Data lock point for this RMP: 31 May2022 

Date of final sign off: 14 ;ia1111•~•17 Fe.bru.,rv 2023 

Rationale for submitting an updated RMP This RMP has been updated as follows: 

+9 ie;lud@ IH@ r.,·ii;@d lia11Eali011140g,;am malM'ial 
iedu<l@<l as • pp@9'1YE I, tli@ fefRlilt ef Iii@ &HP has 
lllse eetM 1!!38il!ed. 

+e ,-e ,e !!te eeed fef phstfflftet'71!1 fe ee re~fefed 
«i be alile te !lispease the pfeEm~. 

+a feme•;e !he feEjliifemem fef ,eeefhfieal!ea 

~ 
I fftlak!d &11i1B&laf3t~ soec;@fB§ aa9 atfditioeal A&k 

1 • set:iett aett cities. 

To remove the need for 11rescribers to com11lete 
manda!Q!:i trnninl! and receive 
!!!••lifieai.eaceruficarioo to b<- able 10 1!!:escribe the 
product_ 

To remove the reguiremeot for a Sll2usor 1!!:Qvided 
24 hours aftercare service 

Summary of significant changes in this RMP: Revised into current EU-RMP template 

Other RMP versions under evaluation: ~ Versiou4.0. 14Jan!!m 2013 

Details of the currently approved RMP: 

Version number: Version 3.0; Data lock point 28 April 2013 

Approved with procedure: Version 3.0 was submitted ou 14 November 2014 
and provides documentation as agreed v,ith the 
Office of Product Review and revised information, 
following the registration ofMS-2 Step in May 2014. 
(Submission ID: PM-2013-01037-1-5) 

l\IS Health Confidential Page 1 of 50 

~ style Definition: Table Text 



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® misoprostol 
200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

MS Health Confidential Page 2 of 50 

Date of approval: 28 May 2013 

QPPV name:   

Date:   14 January17 February 2023 

QPPV signature: 

s22

Document 12



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

MS Health Confidential Page 3 of 50 

Table of Contents 
LIST OF TABLES ....................................................................................................................... 64 

PART I: PRODUCT(S) OVERVIEW ........................................................................... 75 

PART II: SAFETY SPECIFICATION ...................................................................................... 86 

SI – EPIDEMIOLOGY OF THE INDICATION AND TARGET POPULATION ............... 86 

SII – NON-CLINICAL PART OF THE SAFETY SPECIFICATION ................................. 108 

SIII – CLINICAL TRIAL EXPOSURE ................................................................................. 1816 

SIV – POPULATIONS NOT STUDIED IN CLINICAL TRIALS ...................................... 1917 
SIV.1 Exclusion criteria in pivotal clinical studies within the development 

program ..................................................................................................... 1917 
SIV.2 Limitation to detect adverse reactions in clinical trial development 

programs.................................................................................................... 2018 
SIV.3 Limitations in respect to populations typically under-represented in 

clinical trial development programs ....................................................... 2018 

SV – POST-AUTHORISATION EXPERIENCE .................................................................. 2018 
SV.1 Post-authorisation exposure .................................................................... 2018 
SV.1.1 Method used to calculate exposure ......................................................... 2018 
SV.1.2 Exposure .................................................................................................... 2018 

SVI – ADDITIONAL EU REQUIREMENTS FOR THE SAFETY SPECIFICATION ... 2018 
Potential for improper use .................................................................................................... 2018 
Potential for misuse for illegal purpose ............................................................................... 2119 
Potential for off label use in adults ...................................................................................... 2119 
Potential for off label use in children ................................................................................... 2119 
Potential for overdose ........................................................................................................... 2220 
Potential for transmission infectious agents ........................................................................ 2220 
Medical Education Program, Informed Consent, Compliance to the Method and Follow-

up ................................................................................................................ 2220 
Training of Medical Practitioners ........................................................................................ 2321 
Potential for medication errors ............................................................................................ 2522 

SVIII – IDENTIFIED AND POTENTIAL RISKS ............................................................... 2724 
SVII.1 Identification of safety concerns in the initial RMP submission .......... 2724 
SVII.1.1 Risks not considered important for inclusion in the list of safety concerns 

in the RMP ................................................................................................ 2724 
SVII.1.2 Risks considered important for inclusion in the list of safety concerns in 

the RMP ..................................................................................................... 2724 
SVII.2 New Safety concerns and reclassifications with a submission of an 

updated RMP ............................................................................................ 2724 
SVII.3 Details of important identified risks, important potential risks, and 

missing information .................................................................................. 2724 
SVII.3.1 Presentation of important identified risks and important potential risks

 .................................................................................................................... 2825 
SVII.3.2.  Presentation of the missing information ............................................................ 3330 
SVII.3.3. Presentation of the pharmacological class effect ................................................ 3431 

Document 12



Document 12

MS-2 Step composite pack 
[Mlf'EPRISTONE LINEPHARMA 200 MG TABLET mifeptistone 200 mg tablet/Gyl.\<Iiso® 
misoprostol 200 µm tablet bliste1·] 

CTD Module l , Section 1.8.2 
Risk Management Plan Vel'Sion 4.0 

PART Il: MODULE SYill - Sl~&URY OF THE SAFETY CONCERNS ..................... 3~ 

PART ID: PRAR\U.COYIGIL.\.NCE PIA."( (IXCLl'DING POST-
AUTRORISATIO1" SAFETY STL'DIES}··········-·········-·········· .......... ... 3633 

fill Routine phannacmigilance ncthities .......... ............. .. ........................ .. .. 3m 
m.2 Additional pharmacovigilance activities ••••••••••• ·-··········-·······················3m 
Ill.3 Swrunal)· Table of Additional Pharmaco,igilance Acmities .... - ......... 3633 

PART I\': PIA. "1S FOR POST-AltHORISATION EFFICACY STUDIES.... . .......... . 3734 

PART,·: RISK .\ID'IllllZATIOX .\IEASURES (I'.\'CLL'DING EYALl:ATION OF THE 
EFFECT!\ ~'"ESS OF RISK '.\IlNilfiSA TION ACTIYITIES) ............ 3734 

Risk l\'finimisation Plan .. ·-········· ·-·········· ...... .... .. ........ ..•.......... ......... ......... . ....... 3734 
V.1 Routine Risk l\'finimisatiou l\leasures .....•......... ·-························-······· ··3734 

Additional Risk .\Jinimisntion Measures ··········-···········-············-·······.A lJi 
Y.3 Summa1y of risk minimization mensw·es ............................................... 43iW 

PART \'I: SL':\DLARY OF THE RISK.\U.NAGIJVIE\'T PI.AA ··········-··························4844 

PART\11: Al\"NEXES ··············································· ··························-························· 4844 
REFERENCES 4949 

1_J..,~l~S:!T=O~~::Tt:.~·\;8~l.E~ S~.:!:··':!··!!··:!:···':!· !!·!!···:!:··':!··!!··!!·:!:··':!· ·!!···:!:··':!··= ···':!··!!··!!···= ··!!···:!:··':!··!!··!!···:!:··':!··!!···:!:··':!· ·!!· ·!!···:!:· ·':!··!!···= ··!!··!!···:!:··':!··!!· !!··':!··!!··!!···:!:·-':!·!!···:!· !_4 _ _ ----{ Formatted: Default J>aragraph Font, Font: Bold, All caps 

1_j~;'~.&~T~ I:t: ===P~R~ O~D~\J~'~CT~ (~~~O~'•!:!'ER~~l,z:G;~~~!.'!!··!!···:!:· !!·!!···:!:··':!··!!··======:!:··!!··!!· ··:!:··':!··= ···:!:· ·!!··!!···:!:··!:··!!···:!· t> _ _ ----{ Formatted: Default J>aragraph Font, Font: Bold, All caps 

1_j~;'~.&~T~ II~:t:S~,~Ysi:~~T¥~~S~P~E~C~IR~~C~J.~T~I~O~l'~I::; .. ':! .. !! .. ::: ... :!:.·!!··!!···!!:!:··!!···:::··!:··!!··======:!:··!!··!!···:::··':!··!!· !!··!:··!!··:!···!:··':!··!!··:!··!.' - - ----{ Fomiatted: Default J>aragraph Font, Font: Bold, All caps 

pi EPl9E1111ObOC¥ OF THE Rl@IC.'Jlc»' ,\."@ TARGET POPULATION ................. Ii ----{ Formatted: Default J>aragraph Font, Font: Bold, All caps 

pll l''ON CllMCAL W...RT OF THE S:\FET¥ SPECIRCATION ..... .......... ........... . ... 8 ----{ Formatted: Default J>aragraph Font, Font: Bold, All caps 

~~~C::!b~P~IJ~~C~-•~~~ T:!R~ll~,\:b~~E~Xl2~ O~S~~~i!!'=!tE~.':!··=···!:··!!··!!···!!-':!··!!···:!:··!:··!!··!!·:!:··':!··!!···:!:··!:··!!- !!···:!:··':!··!!···= ··!!··!!···:!:··':!··!!· !!··!:··::!··!!···!:· !!·!!··~1'!,__ ----{ Formatted: Default J>aragraph Font, Font: Bold, All caps 

i~~~~;;;;;;;;l~~~~~~;~~~~~~~~~~~~~~~~~~~~~~~:~~~~·:···~··~··:···~··~··~··~···~··:··:··~···~··i··~···~··~-~··=======-{ Fomiatted: Default J>aragraph Font, Font: Bold, All caps 
c Fomiatted: Default J>aragraph Font, Font: Bold 

1n·0gi·am ······ ·······- ···· ······- ························- ·················· ·························· ········ 17 
i§~I\~7~.2!:=====l.!:;!!iRH!!!.t!aR!!·~ee!::!!te~ ll!et!:!e~ct~all~~~·e~r:!!:se~ Fe~a~GR~· 8!!!B~5:!iB~ c!!liBi~· c~alt!!tl~=ia~lt!C!!le~~·~e~le!fp~m!!!e~e!!t:_ ____ .---{ Fomiatted: Default J>aragraph Font, Font: Bold 

pi·egi·ams ........................................................................................................ 18 
lfo~I\~7~.J= ====l.!:;!!iHH!!!.t!aR!!·~ell!i~ l~·e~•~·e~sp~ec~t::!t~ejp~e!fp~ula~ t~ie!!B~s~tJ~FJl~ic~a~llfy::!a~e~ll~e:!:1·::!1·:!efp~Fe~s~e~et~e~cl~iB~ ____ --l Fomiatted: Default J>aragraph Font, Font: Bold 

~ .... , .................... 

,... ... , .. .. 

c:lieical hial llenlepmeet pregram5 ············ ·············································- 18 
r ---- 1 n 

,o 

•n 

-- Fomiatted: Default J>aragraph Font, Font: Bold, All caps 

Fomiatted: Default J>aragraph Font, Font: Bold 

M T , ~ • •••• • •••••••• ••••••••••••••• ••••••••••••••••••••••••••• ••••• • n Fomiatted: Default J>aragraph Font, Font: Bold 
~::±±::===~~~~!!··!:···:!:··':!··!!···::C-:!:··!!··!!···:!:··':!·-C::·!!···!:··!!··!!···!:· !!·!!···:!:··!:··!:··:!- ·:!:··':!··!!··!!···!:· = ···:!:· ·':!··!!···= ··!!··!!· ··!:··':!··= ···!:· ·!!··!!···!:··~· ~ --- ~ Fom1atted: Default Paragraph Font, Font: Bold 

T ,T --, -- ---- ............... ~ ' ---, ... ------r 1 n 
Fomiatted: Default J>aragraph Font, Font: Bold, All caps 

. ~.. , n. Fomiatted: Default J>aragraph Font, Font: Bold 

Fomiatted: Default J>aragraph Font, Font: Bold 

Fomiatted: Default Paragraph Font, Font: Bold 

MS Health Confidential Page 4 of 50 



Document 12

MS-2 Step composite pack 
(1\UFEPRISTONE LINEPHARMA 200 MG TABLET mifeptistone 200 mg tablet/GyMiso® 
misoprostol 200 i•m tablet bliste1·] 

CTD Module l , Section 1.8.2 
Risk Management Plan Vel'Sion 4.0 

. --- Formatted: Default J>aragraph Font, Font: Bold, English 
ltfl .................................................................................................................... 29 (United states) 

J..i!:!~~· Fi.~· ::::i~::· :-::·i·· .~:~~~·~· ~~:~:~; .. ;:.;:::::::::::::::::::::::::::::::::::::.:.::::::::::::::::::::::::::::::::::::::::::::::::::::::::: .. :::::::::::::::: .. ::::::·:.::::::::~~~:~:t=====-:----f :::::: :;:~: ::::::~ =~:: =~:: : : 

ill Ute H).HI ·········-·························-··········-···········- ·························-·············'1 

~ Fom1atted: Default J>aragraph Font, Font: Bold, All caps 

Fom1atted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold 

i!.~~'>!:!'II!:!;:!.1~.2~==:=!R~i!S~· ~l~~s~e~e~e~si~e~e'.!:r!!ee~im~p~e~rt~a!!e~t::!f~e~r~i~e~d~m~ie~etm~· ~tk~et:li!~·s~t~e'!!f~s~af~!!et:1~,::::· e~e~e~e~e'.!:l"~B!!:S :!!HI~ ___ --{ Fom1atted: Default J>aragraph Font, Font: Bold 

the IDW .................................................. ·- ·················· ··································'1 
f:_f>~:S,!:!'II~ .2!::::::===:!~~le~w~S~a!!iife!'I!!:' €~8!!B~e~e~11l~ S:!!a~B!!!d'.:!•~·e~e!!la~s~S1!!ifi~e~a!!e~·0!!B~S::!'!!'l'l!!.t:!!kjat s~111!!hl!!mi!!!!!·s~s~i0!!B!!::!8!:f :!!a:!!B~ _____ --{ Fom1atted: Default J>aragraph Font, Font: Bold 

IIJUlatee Rl\lP ···········································- ···· ······- ························- ···········- '1 
t.t1~l ~Z:O:~ l====»~ ,t~a~ili~s~11~f~im~p~11~1·t~a~e~t~id~@~e~e~ifi~t~d~1~:i.~i;k~.i;!!,~im~p!11~1:t~a~11~t:fp~11~tt~R~A~· a~l:!R:!. s~ks~,ca~e~c~I _____ .---{ Formatted: Default J>aragraph Font, Font: Bold 

missieg ieformaaee ·································- ··········- ·························- ·········· 11 
t.P~Z:O:~l~l~===l'!:r~t~s!@R~t~a~A~·11~e~11~f~i~m~p~11~1:t~a~e~t~i~d!!tR~A~·li~@~d~ a-i~s~ks~ae~d:!:iDIJl~~g~rt~a~e~tip~11~t@~R~ii~ia~l:!n:!·s~ki~ ___ .---{ Fomiatted: Default J>aragraph Font, Font: Bold 

.......... .......................... .................................................................................... 1$ 
Formatted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold 

J.f~f~~~T~ Y~:t:;l'~.l~Q~D~ l.IY;~~~S~l/~lllt=~S~\J"""~•s~Q~.1,~ •&~~¥::Q~ F=TI~ IE~ S~.~·\:a:~~TI±' ~C~Q~ll-~;~C~E~R~@~/8~ ... ::::, .. '::··:!···:::'.:··:::'.:··'::··:::'.:···:::'.:··'::··:!··~g§L _ ----f Fom1atted: Default J>aragraph Font, Font: Bold, All caps 

if~,•~~~T~ HI~ :==~P~H.~'\:R~~~.1,~ •,C~ Q~li~'l~C~IL~ ·Y,,~~:CE~~P~L':!:'~lcll-~!~(I!!ll-~[C~L!:;:~~J-D~ J:l\~;~C~P~Q~ SiT=-_______ .----{ Fom1atted: Default J>aragraph Font, Font: Bold, All caps 
AUTHQRJSSHQ:>' Sf.H;TY' STUl>IES➔ ... ....... - .......... ························-···g' -· - ~, 

.. -- 1 -- .. -

.PA.RT V: RJSK ?.~DZ:'.JIQN l\~8 (INCIMI)INC EV.\Lll:',TI@' QF THE 
EI-FECTIV"E~SS OF RISK l\!G!>'BDSATI<>N ACTl\'1TIE8~ ····· ······- ···gs 

- · ..... ...... ... .... 

~ Fom1atted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold, All caps 

.--; Fomiatted: Default J>aragraph Font, Font: Bold, All caps 

~ Fom1atted: Default J>aragraph Font, Font: Bold 

t.'~'.c!l======~R~B!!:!lt!!:BB~·!!e~R~.i~S'.!!kt:;?~I!!i'!!P!!im~ i•'!'!A~~l!!ie!!:!E!!::!l'~.i[:!e:!!A~Slff~ ·e~st,:.:::: ... :!-:!··:!··:!··:!··:!··= ··:!:··:!:··:!:··:!:··:!:· ':':·'::··'::··'::··:!··:!··=··:!···:!··:!··:!··:!-~g~s~ _ _ _ -j Formatted: Default Paragraph Font, Font: Bold 

~:·~ ;~!lditierel ~ k. ~AiriHlisABBB :P,i[e0,~1B·e5 ····················································~! Fomiatted: Default J>aragraph Font, Font: Bold 

Fom1atted: Default J>aragraph Font, Font: Bold 
T"I ._ - .... ----• ..._ - ..,. - . • ,1.--• ---..-- ...,._,...._,.7"-j.lt.fA --r------ ~.,...., , ,,..-

Fom1atted: Default Paragraph Font, Font: Bold, All caps 
TI ._ _..,...,..__.__ 

-- Fom1atted: Default J>aragraph Font, Font: Bold, All caps 

MS Health Confidential Page 5 of 50 



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

MS Health Confidential Page 6 of 50 

LIST OF TABLES 

Table 1 Part I.1 – Product(s) Overview ........................................................................................... 75 
Table 2 Epidemiology of congenital anomaly ............................................................................... 108 
Table 3 Safety concerns and relevance to human usage .............................................................. 108 
Table 4 Important Identified Risks ............................................................................................. 2825 
Table 5 Important Potential risks .................................................................................................... 31 
Table 6 Potential interaction with CYP3A4 inhibitors or inducers .......................................... 3233 
Table 7 Potential interaction with products interacting with the glucocorticoid receptor ......... 33 
Table 8 Presentation of the missing information ............................................................................ 33 
Table 9 Summary- safety concerns .................................................................................................. 35 
Table 10 On-going and planned additional pharmacovigilance activities ............................... 3637 
Table 11 Description of routine risk minimisation measures by safety concern ..................... 3738 

 

Document 12



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

MS Health Confidential Page 7 of 50 

PART I: PRODUCT(S) OVERVIEW 

Table 1 Part I.1 – Product(s) Overview 

Active substance(s)  

(INN or common name) 
MS-2 Step is a composite pack consisting of one pack of Mifepristone 
Linepharma (one mifepristone 200 mg tablet) and one pack of GyMiso® 
(four misoprostol 200 microgram tablets).  

Pharmacotherapeutic group(s) 
(ATC Code) 

Component: mifepristone  

G03XB51, mifepristone, combinations 

Component: misoprostol  

G02AD06, misoprostol  

Name of Sponsor MS Health Pty Ltd 

Medicinal products to which this 
RMP refers 

MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Invented name(s) in Australia MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Brief description of the product 

 
Chemical class 

Component: Mifepristone Linepharma 

Mifepristone is a synthetic competitive progesterone receptor and cortisol 
receptor antagonist 

Component: GyMiso® 

Misoprostol is a synthetic analogue of prostaglandin E1. 

Summary of mode of action 

Component: Mifepristone Linepharma.   

Mifepristone acts via high-affinity reversible binding to the human 
progesterone and cortisol receptors.  

Component: GyMiso® 

At the recommended dosages, misoprostol induces contractions of the 
smooth muscle fibers in the myometrium and relaxation of the uterine cervix.  
The uterotonic properties of misoprostol should facilitate cervical opening 
and evacuation of intrauterine debris.  

In the event of an early termination of pregnancy, the combination of 
GyMiso® used in a sequential regimen after mifepristone leads to an increase 
in the success rate and accelerates the expulsion of the conceptus. 

Important information about its composition  

N/A 

Hyperlink to the Product 
Information 

Module 1.3.1 
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Indication(s) in AU 

 
MS-2 Step is indicated in females of childbearing age for the medical 
termination of an intrauterine pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days 
gestation) be confirmed by ultrasound.  In the event that an ultrasound is not 
possible, extra caution should be exercised.   

Ultrasound is also useful to exclude ectopic pregnancy  

Dosage in AU 

 
Mifepristone Linepharma:  200 mg of mifepristone (1 tablet containing 
200 mg) orally, followed 36 to 48 hours later by the administration of 
GyMiso®. 

GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 
200 micrograms) buccally, i.e: kept between the cheek and the gum for 30 
minutes before any fragments being swallowed with water.     

Pharmaceutical form(s) and 
strengths 

 

Component: Mifepristone Linepharma  

Tablet 

Mifepristone 200 mg  

Component: GyMiso® 

Tablet 

Misoprostol 200 micrograms 

Is/will the product be subject to 
additional monitoring in AU?       

No 

 

PART II: SAFETY SPECIFICATION 

SI – EPIDEMIOLOGY OF THE INDICATION AND TARGET POPULATION 

Indication 

MS-2 Step is indicated in females of childbearing age for the medical termination of an intrauterine 
pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound.  In the event that an ultrasound is not possible, extra caution should be exercised.   

Ultrasound is also useful to exclude ectopic pregnancy. 

Incidence: 

Data from a number of Australian states on pregnancy termination rates applied to the Australian 
female population aged 15 to 44 years as at June 2009 indicates that between approximately 82,000 
to 95,000 surgical terminations may occur in Australia each year. (1,2)  Assuming that 30 percent of 
terminations of pregnancies are eligible for the medical method with mifepristone followed by 
misoprostol, then approximately 24,600 to 28,500 terminations could be performed with the medical 
method each year.  
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To this figure should be added the number of cases in which mifepristone will have been used for 
cervical priming prior to D & C for second trimester termination.  The incidence of second term 
pregnancy termination is very low (approximately 8 / 1,000 births (3), thus may involve 2,000 cases 
per annum in Australia.  

Prevalence: 

Not applicable – refer to Incidence. 

Demographic profile of target population: 

Women of reproductive age, no specific profile. 

The main treatment options: 

In general, where pregnancy termination is legal (as is the case in most EU countries), D&C or vacuum 
aspiration, which are the standard surgical procedures for first trimester pregnancy termination are 
very safe: in a study of more than 14,000 subjects (4), the following complications were reported after 
suction curettage (SC): 

 
As shown in the table, retention of foetoplacental material and excessive bleeding are the most 
frequent, albeit rare, complications.  Death appears exceptional in this indication and is related to 
general anaesthesia whenever used. 

Natural history of the indicated condition in the untreated population, including mortality and 
morbidity: 

Not applicable. 

Important co-morbidities: 

No significant co-morbid conditions have been identified in the target population of women of 
reproductive age. 

Document 12

Compl icati on 
SC on ly, SC with 

n (%) dilatation, 11 (%) 

Retention o f 228 (2.7) 129 {2) 
fetoplacental mareria l 

Excessive b I eed i n g 168 (2) 128 (2) 
Infection 81 (< 1) 60 {< 1) 
Perfo ration None 7 (0.05) 

Pers i srant fever None None 

Unintended major surgery None None 

Hemorrhage requiring None None 

tra nsfusion 
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Potential health risk: 

A review of the safety of mifepristone from first trimester termination of pregnancy in the USA (5) 
reported an overall complication rate of2.2 per 1000, with infection (0.2 per 1000), bleeding 
requiring transfusion (0.5 per 1000) and de,aths 1.1 per 100,000. 

Improper use of medic.al termination of pregnancy could le,ad to potential health risk linked to 
excessive bleeding, incomplete foetal expulsion and infection. -Such risk can be minimized by 
laaeEjllate trainillg ofmeelieal fl1'3Gtibeae!'5ensunng medical practitioners have access to educa1ton and 
trammg resoui:ces. ,__ _____________________________ _ 

Since the use of mifepristone and misoprostol cannot terminate a pregnancy in 100% of the cases, 
the background incidence of congenital anomalies is presented below. 

Table 2 Epidemiology of congenital anomaly 

Identified or potential ri~k Congenital anomaly 

Incidence of condition Congenital anomalies are reported in some 2.2% of live births, with the 
most common anomalies being cardiac malformations (68/10,000 
births), orofacial clefts (16/10,000 births) and genital malformations 
(16/10,000 births) (EUROCAT Central Registry, Report 2004-2005). 

Prevalence of condition Not applicable. 

Mortality of condition Not applicable. 

Risk factors Some congenital anomalies can be attributed to a mother's genetic 
predisposition. Other risk factors include age ( over 35), use of certain 
drugs and alcohol, and smoking during pregnancy. 

SIi - NON-CLINICAL PART OF THE SAFETY SPECIFICATION 

Key safety findings from non-clinic.al studies and relevance to btllllan usage: 

Table 3 Safety concerns and re.levance to human usage 

l\llifepristone 

Safety concem Relevance to human usage 

Pharmacology: 

Antiprogesterone activity 

Mifepristone prevented pregnancy maintenance in rats, 
These actions justify the clinical use of rabbits, guinea pigs and monkeys as a consequence of its 

anti-progesterone activity. mifepristone in humans (pregnancy 

Anticortisol activity 
termination). 

Mifepristone exerts anticortisol activity (due to receptor 
None given the duration (single-dose antagonism) in a variety of in vitro and in vivo models. 

Studies in humans have confirmed the existence of administration) of treatment, given the 

anticortisol activity. However, such activity can be reversibility of cortisol blockade. 

MS Health Confidential Page 10 of 50 
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Mifepristone  

Safety concern Relevance to human usage 

demonstrated after repeated use at daily doses of 200 mg or 
more, and can be reversed (1 mg dexamethasone reverses 
the cortisol blockade induced by 400 mg mifepristone). In 
addition, cortisol blockage results in an increase in ACTH 
and cortisol blood levels which in turn overcome the cortisol 
receptor blockade induced by mifepristone. 

Antiandrogenic, estrogenic and antiestrogenic, 
mineralocorticoid and antimineralocorticoid activities. 

At repeated doses, mifepristone exhibits partial androgen 
antagonism in animal models. It exhibits little estrogen 
estrogenic or anti-estrogenic activity in spayed and 
immature animals but caused an increase in ovarian weight 
and prolonged estrus in mature animals and displays no 
antimineralocorticoid activity against aldosterone nor any 
mineralocorticoid activity (see section 2.4.3 of dossier). 

 

 

 

 

 

 

 

None (single-dose administration) 

Safety pharmacology: 

Mifepristone was evaluated in a variety of standard 
pharmacological tests (see section 2.4.3.3 of dossier). 

CNS activity - Only effect noted was a potentiation of the 
hexobarbital sleeping time in rodents with oral doses of 10-
100 mg/kg.  

Autonomous nervous system activity 

 In vitro, mifepristone antagonized acetylcholine, histamine 
and serotonin in the isolated guinea pig ileum at a 
concentration of 10-4M.  

Cardiovascular/respiratory activity 

No effects were seen at doses up to 10 mg/kg.  

Gastrointestinal activity  

No effects at doses up to 100 mg/kg.  

Genitourinary activity  

Mifepristone decreased sodium excretion at doses of 10-100 
mg/kg, potassium at 30-100 mg/kg and the 
sodium/potassium ratio. Urine volume was increased at the 
100 mg/kg dose.  

Endocrine activity  

In fasted rats, mifepristone produced a slight hypoglycemic 
effect at doses of 30-100 mg/kg.  

Analgesic / anti-inflammatory activity  

No effects at doses up to 100 mg/kg. 

 

 

 

 

 

 

 

 

 

There is no finding which would be relevant 
when used as a single administration with a 
dose of 200 mg. 
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Mifepristone  

Safety concern Relevance to human usage 

Haematological activity 

No significant effects. 

Pharmacokinetic interactions: 

Using in vitro studies, mmifepristone has been shown to be a 
potent mechanism-based inactivator of human CYP-3A4 
(see section 2.4.4.4 of dossier). 

The clinical significance of the inactivation of 
CYP-3A4 by mifepristone is that it would be 
expected to increase the bioavailability of 
several clinically used drugs metabolized by 
CYP-3A4 such as cyclosporine A, tacrolimus 
and dihydropyridines. 

Repeated dose toxicity studies:  

(See section 2.4.5.2 of dossier) 

Pituitary, adrenals, mammary, ovary, uterus, vagina, 
fallopian tubes:  

The toxicological profile emerging from these studies 
appears to be a consequence of the anti-progesterone and 
anti-glucocorticoid properties of mifepristone. 

Liver and kidney: 

Increase weight associated with hepatocyte hypertrophy in 
rats and in monkeys.  

Thyroid:  

In a chronic toxicity study, a thyroid follicular adenoma was 
seen in one high-dose female rat.  

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 200 mg 
dose of mifepristone. 

 

This effect was observed after repeated daily 
dosing. It is unlikely to be of consequence in 
women after a single 200 mg dose of 
mifepristone. 

Reproductive and developmental toxicity: 

Fertility: 

Mifepristone was administered orally to groups of 12 female 
Sprague-Dawley rats for 3 weeks at doses of 0, 0.3 or 1.0 
mg/kg/day. After the end of treatment rats were observed for 
5 weeks after which they were mated with untreated males. 
Cycles were monitored by daily vaginal smears. 

Results: The oestrous cycle was disrupted at both doses 
within 10 days of treatment. Withdrawal of treatment 
resulted in gradual dose-dependent restoration of the cycle 
over 2 - 3 weeks. Reproductive endpoints of mating, 
gestation, parturition, litter size, morphology of offspring, 
bodyweight change and survival were not affected by drug 
treatment. 

Embryofoetal development: 

Mouse 

 

 

 

These findings suggest that if a woman is 
exposed to a 200 mg dose of mifepristone early 
during her pregnancy, no deleterious effects on 
foetal development are necessarily expected if 
pregnancy is maintained.  Reproductive 
function should not be altered. 
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Mifepristone  

Safety concern Relevance to human usage 

Groups of 25 Swiss CD 1 mice were gavaged with vehicle, 
0.5, 1 or 2 mg/kg/day mifepristone from day 6 to 17 of 
gestation. 

Clinical signs:  None 

Body weight: Almost complete suppression of body weight 
gain in the 2 mg/kg/day group. Moderate suppression in the 
1 mg/kg/day group. Final body weights (day 18) were 
Controls - 62.8; Low-dose - 58.9; medium-dose - 48.0; high-
dose - 34.8 grams. 

There was a marked dose-related increase in fetal loss. The 
mean rate was 21% in low-dose; 60% in medium-dose and 
100% in high-dose. 

Foetal weights were normal in the survivors. 

Foetal examination: There were no treatment related 
increases in foetal anomalies or malformations. 

Rat 

Groups of 25 pregnant Sprague-Dawley rats were gavaged 
with vehicle, 0.25, 0.50 or 1.0 mg/kg/day mifepristone from 
day 6 to day 17 of gestation. 

Clinical signs: None 

Body weight: weight gain was comparable between groups 
except for the high-dose group where there was a retardation 
at the end of treatment. 

Six high-dose rats had no living foetuses at autopsy. The 
post-implantation loss was 34% compared to 5.7% in 
controls (statistically significant). 

Foetal weights were equal between groups and the sex ratio 
was the same. 

Foetal examination: There were no treatment related 
differences in foetal anomalies or malformations. 

Rabbit 

Groups of 15-20 HY rabbits were gavaged with vehicle, 
0.25, 0.5,1, 2, or 4 mg/kg/day mifepristone from day 6 to 18 
of gestation. The two highest doses increased foetal loss 
(31% and 67% cf. 6% for controls) and increased the 
incidence of incomplete ossification of the cranium, sternum 
and paws, without affecting maternal body weight or 
producing clinical signs. 

In a published study in rabbits, treatment with mifepristone 
on 0.5 or 1 mg/day s.c. for 1-5 days starting on day 11 of 
gestation was associated with foetal malformations (failure 

 

 

 

 

 

 

These data suggest some potential for adverse 
effects on foetal development, including 
teratogenicity, with exposure to mifepristone 
where pregnancy is maintained. The 
abnormalities observed in animals most likely 
occurred as a consequence of the 
mifepristone’s effect on the uterus rather than 
any direct effect of the drug on the foetus.  

These results indicate that in case a woman 
carries her pregnancy to term despite exposure 
to mifepristone during pregnancy, there is some 
potential for postnatal development to be 
delayed. 
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Mifepristone  

Safety concern Relevance to human usage 

of the cranium to close and haemorrhagic destruction of the 
upper part of the head and brain, no spinal column, no 
closure of eyelids) considered to be treatment-related.  

Monkey 

A case of holoprosencephaly in a fetus of a cynomolgus 
monkey that had been treated with mifepristone at 2.5 
mg/kg/day i.m. from day 15 to 18 of gestation is reported in 
the literature. This was considered most likely to have 
occurred secondary to disturbed development of the 
gestational sac and placenta due to an incomplete abortion, 
reducing blood supply to the conceptus. 

Pre-/post natal development: 

Groups of 20-25 Sprague-Dawley rats were gavaged with 
vehicle or 0.25, 0.5 or 1 mg/kg/day mifepristone from day 
15 of gestation to the end of the lactation period (postnatal 
day 21). Increase morality at birth (not statistically 
significant) and delayed development of the righting reflex 
and slight inhibition of locomotor development were 
observed at the high-dose level. Other developmental 
parameters and the reproductive performance of the 
offspring were unaffected. 

Male and female Sprague-Dawley pups from 15 litters were 
injected s.c. 1 day after birth with vehicle, 1, 10 or 100 
mg/kg mifepristone. On day 4, the number of offspring in 
each litter was reduced to 8 (4 of each sex) using a random 
distribution table. The general condition and growth of the 
offspring was not affected by treatment. Descent of testes 
was normal but there was a slight delay in vaginal opening 
in the high-dose females (not significant). At the age of 11 
or 15 weeks, histopathology revealed no effects on the testes 
and activity of the seminiferous tubules. Reproductive 
function, assessed by mating rate and fertilizing capacity, 
was not affected by treatment. Disruption of normal sexual 
development in neonatal Wistar rats given 1 mg 
mifepristone s.c. every second day from postnatal day 1 or 4 
for 14 days is reported in the literature. 

 

Misoprostol  

Safety concern Relevance to human usage 

Misoprostol, 15-deoxy-16-hydroxy-16-methyl-PGE1, is a 
synthetic analogue of PGE1. 
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Misoprostol  

Safety concern Relevance to human usage 

Prostaglandins contract or relax many smooth muscles. 
Strips of non-pregnant human uterus are relaxed by PGEs; 
strips from pregnant women are contracted by low 
concentrations of PGE2 and relaxed by high concentrations. 

Intraperitoneal and oral administration of misoprostol 
induced diarrhoea in mice and rats, respectively, with ED50 
values in the rat after oral administration being in the range 
366-1305 µg/kg, depending on when in the 8-hour 
observation period following dosing the effect was 
measured. Oral administration of 30 µg/kg of misoprostol to 
conscious dogs did not affect blood pressure, heart rate or 
the ECG. Misoprostol inhibited histamine-induced 
bronchoconstriction in the anaesthetized guinea-pig after 
intravenous administration of 10-1000 µg/kg, the effect 
depending on the intensity of the histamine challenge; 
effects against a PGF2α challenge were more variable. 

 
 
These actions justify the clinical use of 
misoprostol in humans (pregnancy 
termination). 
 

 

 

 

 

 

None (single-dose administration) 

Toxicological information 

Single dose toxicity 

Oral LD50 values in mice and rats were 27-138 and 81-100 
mg/kg, respectively, with corresponding values after 
intraperitoneal dosing of 70-160 and 40-62 mg/kg. In an 
ascending dose study in dogs, no deaths were observed at 10 
mg/kg, the maximum dose administered. 

The most prominent clinical signs were diarrhea and reduced 
motor activity in rodents and, in dogs, emesis, tremors, 
mydriasis and diarrhea. Most deaths occurred within 24 
hours of dosing and surviving animals appeared normal 
within 3-4 days.  

Repeat dose toxicity 

The rat and dog were selected as the species for the repeated 
dose toxicity studies. 

Rats 

Studies in the rat were of 5, 13 and 52 weeks duration; the 
52 week study incorporated a 13 week recovery period. 
Administration 0, 160, 320, 1200, 1600, 8000 and 
9000 µg/kg/day. 

The major clinical signs were diarrhoea, salivation, vaginal 
dilation and discharge, decreased body weight (mainly 
males) and increased food consumption. There was no effect 
on rectal temperature in the 5 week. In the 52 week study, no 
abnormal clinical signs were observed at 160 µg/kg/day and 
all signs at the higher doses of 1200 and 9000 µg/kg/day 
were absent by the end of the 13 week recovery period. 

 

 

 

 

 

 

 

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 800 µg 
dose of misoprostol. 
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Misoprostol  

Safety concern Relevance to human usage 

There were no deaths that were attributable to treatment.  
Principal clinical biochemistry changes were decreases in 
serum total protein and increases in serum iron, with any 
changes in other parameters remaining within normal limits 
and considered incidental. The decrease in protein levels 
may be a consequence of poor absorption of nutrients 
resulting from diarrhoea. Serum iron was significantly 
increased at 9000 µg/kg/day in the 52 week study and at 
1600 and 8000 µg/kg/day in the 5 week study. Any changes 
in laboratory parameters seen at the end of the 52 week 
study were absent after the 13 week recovery period. 

Dogs 

Studies in the dog were of 5, 13 and 52 weeks duration. 
Doses for the 52 week study were 0, 30, 100 and 
300 µg/kg/day. These studies included recovery periods of 4 
and 13 weeks. 

The most important clinical signs in these studies were 
emesis, diarrhoea, soft and/or mucoid stools and increased 
rectal temperature; these were dose related and either 
decreased or were absent by the end of the 4 and 13 week 
recovery periods. There were two deaths in the 52 week 
study, both in animals receiving 300 µg/kg/day. Changes in 
clinical biochemistry parameters were incidental or within 
normal limits, with the exception of serum chloride, which 
increased slightly in the 52 week study; there were no 
abnormal clinical laboratory findings at the end of the 
recovery periods.  

Genotoxicity 

Misoprostol was negative in five in vitro tests of genotoxic 
potential – the Ames test in five strains of Salmonella 
typhimurium, the mouse lymphoma TK+/- assay, mitotic 
gene conversion in Saccharomyces cerevisiae, a sister 
chromatid exchange assay in CHO cells and a C3H/10T 1/2 
cell transformation assay.  The first four of these were 
performed in the absence and presence of metabolic 
activation.  In addition to these tests, an abstract (6) cites a 
negative result in an in vivo mouse micronucleus test. 

None 
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Misoprostol  

Safety concern Relevance to human usage 

Carcinogenicity 

The potential carcinogenicity of misoprostol has been 
evaluated in both mice and rats. The study in mice was of 21 
months duration and administered doses of 0, 160, 1600 and 
16000 µg/kg/day by gavage. In the rat study, doses of 0, 24, 
240 and 2400 µg/kg/day were administered for 24 months 
by gavage. There was no indication of a carcinogenic effect 
in either species. In both species, there were statistically 
significant increases in epithelial hyperplasia and 
hyperkeratosis of the gastric mucosa; these were non-
neoplastic and expected as a consequence of the 
pharmacological activity of misoprostol. This was also 
observed in the 52-week study in rats where it was seen to 
be reversible on stopping treatment. In addition, 
hyperostosis of the marrow cavity of sternebrae and femurs 
was observed in mice. This has also been reported for PGE2 
in rats, dogs and children.  However, this was not seen in the 
24-month carcinogenicity study in rats with misoprostol, nor 
in the 52-week repeated dose toxicity study in dogs. It thus 
appears to be a phenomenon restricted to mice for 
misoprostol.   

 

 

 

 

 

 

Given the short duration of administration to 
women covered by the current application, its 
relevance to the intended use of misoprostol is 
doubtful. 

 

 

 

 

Reproductive and developmental toxicity: 

Two fertility studies were performed in the rat. One was 
with doses of 0, 100, 1000 and 10000 µg/kg/day; males were 
treated from day 71 premating until mating and females 
from 15 days premating to parturition. The other used doses 
of 0, 100, 400 and 1600 µg/kg/day; males were treated from 
day 70 premating and females from 14 days premating to 
day 7 of gestation. The number of implantations was 
decreased at 1600 and 10000 µg/kg/day and an increase in 
resorptions occurred at 1000 and 10000 µg/kg/day in one 
study, but not at 1600 µg/kg/day in the other; resorptions 
were not increased in the rat teratology study at doses up to 
10000 µg/kg/day. As a consequence of these events, there 
were a decreased number of live foetuses or pups at 10000 
µg/kg/day and a decreased number of foetuses at 1600 
µg/kg/day. Foetal and pup survival and development were 
not affected. 

Two teratology studies were performed in rats using the 
same doses as the fertility studies with dosing on days 6 to 
15 or 7 to 17 of gestation; there was no evidence of 
embryotoxicity, foetotoxicity or teratogenicity. Two rabbit 
studies, at doses of 0, 100, 300 and 1000 µg/kg/day on days 
6 to 18 of gestation also showed no evidence of foetotoxicity 
or teratogenicity, although there was an increased number of 
resorptions at 1000 µg/kg/day in one study. 

 

On the basis of the studies summarized in this 
application, there would not seem to be cause 
for concern with respect to possible effect on 
the foetus of misoprostol in circumstances 
where termination of pregnancy in association 
with mifepristone was not successful and the 
pregnancy was allowed to continue. However, 
misoprostol, through its smooth muscle 
contracting activity, could have effects on the 
developing foetus and there are several reports 
in the literature on the occurrence of congenital 
defects in children born to mothers who had 
taken misoprostol to terminate pregnancy; this 
off-label use of misoprostol appears to have 
been a particular problem in Brazil, from where 
considerable evidence has accumulated on its 
possible teratogenic activity in humans (7,8). 
Data would suggest a link between misoprostol 
and congenital malformations, based on a 
retrospective analysis of cases, and a 
prospective study based on Brazilian data 
suggested that misoprostol may increase the 
incidence of congenital anomalies, but that the 
magnitude of the increased risk is low (9). 
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Misoprostol  

Safety concern Relevance to human usage 

A rat pre/postnatal study used doses of 100, 1000 and 10000 
µg/kg/day administered from day 15 of gestation to day 20 
postpartum. Pup survival was unaffected, though a decrease 
in pup weight gain was apparent at 10000 µg/kg/day. 

The studies summarised above showed effects of 
misoprostol in decreasing implantations and increasing 
resorptions in rats and rabbits, but did not show any 
indication of a teratogenic effect. Moreover, the doses at 
which effects on implantations and resorptions were 
observed were 1000 µg/kg/day and above, levels 75 times 
higher than the 800 µg dose recommended in this 
application for use in the termination of pregnancy. 

In a more targeted embryotoxicity / teratogenicity study in 
the mouse, pregnant Han:NMRI mice were treated with 
single doses of 20 or 30 mg/kg of misoprostol on day 10 of 
pregnancy. A slight and reversible decrease in maternal 
weight gain was seen at both doses. Whereas there was no 
evidence of embryotoxicity at the 20 mg/kg dose, 
resorptions were increased at 30 mg/kg and an increased 
occurrence of cleft palate as well as other skeletal 
abnormalities was observed in surviving foetuses at this dose 
level.  Embryotoxic effects of other prostaglandins have 
been reported, including PGE2 and PGF2α and rioprostil, a 
synthetic PGE1 analogue; these effects were attributed, at 
least in part, to the disturbances in blood supply to the foetus 
caused by these potent agents.  Misoprostol will also reduce 
uterine blood flow and this could be the cause of the 
apparent malformations described in humans, although 
humans seem much more sensitive to misoprostol than mice, 
rats or rabbits. 

SIII – CLINICAL TRIAL EXPOSURE 

Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request.  

The clinical trial exposure to MS-2 Step includes the following studies. 

An open-label single-group prospective trial (Study 1.1.4) performed in Mexico by Gynuity 
Healthcare, USA, involving 971 women available for efficacy treated with 200 mg mifepristone 
followed by 800 micrograms misoprostol administered buccally indicated that efficacy was 98.0, 
96.8 and 95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively. In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 and 
4.1% respectively. In this study 25 women received a second dose of misoprostol, in each case, 
a dose of 800 micrograms by the buccal route. Of those 25, 20 had a successful outcome with 
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medication alone, 4 had a surgical intervention and 1 woman did not return for follow up. In this 
study, bleeding occurred in all women independent of outcome, and was judged as more than 
expected in 27.1% of the women.  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 
September 2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24-
48 hours later by 800 micrograms of misoprostol buccally, self-administered at home. Method 
success was defined as complete abortion not requiring surgical intervention. Follow up 
information was available for 13,078 (87.2%) of the total cohort. Medical abortion was 
successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and gestational 
ages were associated (P < 0.001) with a slight increase in method failure. There were 674 serious 
adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) and haemorrhage 
(17; 0.13%) were rare. One death was recorded (<0.01%); however, an association between EMA 
and cause of death, necrotising pneumonia, was not established (26) 

Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens. In one study of 966 patients(10) with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of misoprostol 
orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for the buccal group 
(RR 0.95, 95% CI 0.92-0.98, p=0.003).  

Studies published on the combination of mifepristone 200 mg and misoprostol 800 micrograms 
buccally, and reporting outcomes by gestational age, encompass 399 women with gestational 
ages 50 – 56 days and 344 women with gestational ages 57 – 63 days (10–16). Efficacy ranged 
from 86.5 to 98.5% in women with gestational age 50 – 56 days and from 93.0 to 100% in those 
with gestational age 57 – 63 days. In these studies, the rate of ongoing pregnancies ranged from 
0 to 7.1% in women with gestational age 50 – 56 days and from 0 to 2.3% in those with 
gestational age 57 – 63 days.  

Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed before 
prostaglandin administration. Median bleeding time is 10 to 16 days. Bleeding is judged more or 
much more abundant than usual menses for 2 to 3 days after prostaglandin. In studies where it 
was measured, there was a slight but significant decrease in haemoglobin level after compared 
to baseline. In one study blood loss was quantified: the median blood loss was 83 mL and 5.4% 
of women had a blood loss above 200 mL. Expulsion usually takes place within 3 hours after 
misoprostol in approximately half of the women, and within 4 hours after misoprostol in 
approximately 50 to 90% of women. 

SIV – POPULATIONS NOT STUDIED IN CLINICAL TRIALS 

Under the Authorised Prescribers Program in Australia in 2012, there were 7,166 medical 
terminations.  Efficacy was 97.4% for women with gestational age <49 days, and 95.2% for 
women with gestational age of 49-63 days. The rate of incomplete termination requiring 
aspiration was: <49 days: 2.3%; 49-63 days: 4.8%. The rate of ongoing pregnancies was: <49 
days: 0.3%; 49-63 days: 0.6%. Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 

SIV.1 Exclusion criteria in pivotal clinical studies within the development program 

Not applicable. 
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SIV.2 Limitation to detect adverse reactions in clinical trial development programs 

Not applicable. 

SIV.3 Limitations in respect to populations typically under-represented in clinical trial 
development programs 

MS-2 Step is for use in women of childbearing age.   

There is limited data available for use of MS-2 Step in women under 18 years of age.  There is 
no relevant use of MS-2 Step in the prepubertal paediatric population in the indication. 
Administration to adolescents less than 18 years of age should be undertaken with caution.  

SV – POST-AUTHORISATION EXPERIENCE  

SV.1 Post-authorisation exposure 

Seventy nine thousand four hundred and three (79, 403) women have been exposed to 
Mifepristone Linepharma 200 mg tablet (Sweden, Norway, Finland, Kenya, United-Kingdom, 
Denmark and Australia). 

For GyMiso®, since launch in 2004, one hundred and eighty seven thousand three hundred and 
thirty three (187,333) women have been exposed to GyMiso® (as per the most recent PSURs). 

SV.1.1 Method used to calculate exposure 

Not applicable. 

SV.1.2 Exposure 

Literature surveys indicate that in Western countries approximately 2 million women have been 
exposed to mifepristone and misoprostol for termination of pregnancy since its first approval in France 
in 1989.  In China, exposure to mifepristone is estimated at 13 to 39 million women (Professor Linan 
Cheng, Shanghai Institute of Planning Parenthood Research, personal communication). 

SVI – ADDITIONAL EU REQUIREMENTS FOR THE SAFETY SPECIFICATION 

Potential for improper use 

The MS-2 Step product is presented as a composite pack in a carton containing two cartons, each of 
which is different in appearance (as described below).  The generic names of the two component 
medicines, i.e. mifepristone and misoprostol, appear beneath the name MS-2 Step on the composite 
pack carton.  

The two component products contain different amounts of their respective medicines.   The labelling 
on the component products clearly identifies the right order for taking the two products. 

An instruction insert is placed in each MS-2 Step product carton to explain the right order for intake 
of the two products, the recommended time period between intake of the two products, and the 
importance of a follow-up appointment 14-21 days following the administration of Mifepristone 
Linepharma to confirm successful termination of pregnancy.   

The correct way to take the two products is also described in the respective Consumer Medicine 
Information sheets that are placed inside each component product carton.   

These component products are distinguished from each other in the following ways: 
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• The Mifepristone Linepharma 200 mg Tablet carton has a green colour on it, and it contains 
only one mifepristone tablet 

• The GyMiso® carton has a purple colour on it, and it contains 4 misoprostol tablets 

• Mifepristone Linepharma packaging includes the statement Step 1, take this tablet first. 

• GyMiso packaging includes the statement Step 2 take these 36 to 48 hrs after Mifepristone 
Linepharma 

Potential for misuse for illegal purpose  

Mifepristone Linepharma and GyMiso® are components of MS-2 Step available by prescription only 
from qualified medical practitioners hereafter referred to as prescribers.  The distribution of MS-2 Step 
and Mifepristone Linepharma (monopack) in Australia occurs using the secure distribution channels 
for prescription medicines that operate in this country.  There is therefore very low potential for 
misuse.  

Potential for off label use in adults  

In some other countries, mifepristone is approved for softening and dilatation of the cervix prior to 
surgical termination of pregnancy during the first trimester and labour induction in foetal death in 
utero.  Similarly, misoprostol is approved in other territories for cervical preparation before surgical 
abortion during first trimester, labour induction and treatment and prevention of post-partum 
haemorrhage. 

To date, since Marketing Authorisation has been granted for both products, off label use of 
Mifepristone Linepharma and GyMiso has been continuously evaluated: there has been no concern 
regarding off label use of these drugs. 

Use of oral misoprostol beyond 49 days of gestation is associated with lower efficacy, and the 
acceptable regimen for dosing of GyMiso® by the buccal route only is stated in the MS-2 Step Product 
Information, in the Consumer Medicine Information Instruction Insert in the MS-2 Step carton, as well 
as in the Consumer Medicine Information for each component product.   

Uterine hyperstimulation and rupture have been reported beyond the first trimester when much lower 
dosage of misoprostol may be required. 

Potential for off label use in children  

Mifepristone Linepharma 200 mg Tablet and GyMiso® are recommended for use in females of 
childbearing age.  There are limited data available in women below the age of 18 years.  It is possible 
that the treating medical practitioner will use their discretion and may use the medical method of 
termination in child-bearing adolescents aged over 12 years of age.  It would be expected that the 
medical practitioner would seek informed consent from a legal guardian before use of the medical 
method as per use of any method for termination of pregnancy.  The sponsor is not aware of any 
available evidence at present that risks might arise from such off-label use beyond the risks 
documented herein. 

The Sponsor has completed a report on use of mifepristone and misoprostol for termination of early 
pregnancy under the Authorised Prescriber program for the period September 1, 2009 to the end of 
August 2011.  During this time 13,345 clients were treated and of that number 939 were aged between 
14 and 19 years.  No risks have been identified in that study specific to that patient group.(10)  
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Potential for overdose 

The EU SPC for Mifegyne® and the current Mifepristone Linephanna Australian Product Information 
indicate that no overdose has been reported. 

In the event of massive ingestion signs of adrenal failure might occur. Signs of acute intoxication may 
require specialist treatment including the administration of dexamethasone. 

As a component of MS-2 Step, Mifepristone Linephanna 200 mg Tablet is only available ~ 
prescription as a single pack containing only one tablet. MS 2 Stej3 is Jll.'l!Ser-ibeElll•t qualifieEl meElieaJ 
fl!'3etiti0Bei:s, ·whe haue e8iBf)leteEl aJI Fe(llH£E>d traioiop, ace lw•e lleeB eei:titieEl ll•t the speoser as part 
ef the Risk Maoagemeot Pkm asseciateEl with the Fegisu:atieo ef the preEIYet iB Aaslfalia. It is 
distributed in Australia using the secure distribution channels for prescription medicines. Therefore, 
it would be unlikely for a person in the community to access large volumes of this product to enable 
an overdose to occur. 

The Australian MIMS for Cytotec®(ll) and the current GyMiso® Australian Product Information 
indicate that the toxic dose of misoprostol in humans has not been determined. Cumulative total daily 
doses of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 

Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea, abdominal 
pain, diarthoea, fever, palpitations, hypotension or bradycardia. Hypertension and tachycardia have 
also been reported following overdoses. Overdose in pregnancy has resulted in uterine contractions 
with foetal death. 

There is no specific antidote. Treattnent should be symptomatic and supportive. 

As a component of MS-2 Step GyMiso® will be available as a single pack containing four tablets. 
MS-2 Step will be prescribed ~ y EjlWH!ee medical practitioners wlte Bl!'·e eellljlletee &II FeqttU'ee 

lf&Hlieg 11&e hw,1e 19eea eei:titiee l:l•t llte ~efl5er aspll!'I efthe &i.sk Mfls.egement Pleti asseei&teewith 
tee t.!g!stfflliee effhe PfOERlet is A1:l5!£elie. t is distributed in Australia usin the secure distribution 
channels for prescription medicines. Therefore it would be unlikely for a person in the community to 
access large volumes of this product to enable an overdose to occur. 

Potential for transmission infectious agents 

Mifepristone as a substance is devoid of any risk of transmission of infectious agents since none of 
the components are of biological origin. There is no excipient of animal origin in Mifepristone 
Linephanna 200 mg Tablets. 

GyMiso® as a substance is devoid of any risk of transmission of infectious agents since none of the 
components are of biological origin. There is no excipient of animal origin in GyMiso® tablets. 

Medical Education Program, Informed Consent, Compliance to the Method and Follow-up 

IA number of education programs are available to support prescnot'TS mcluding from family plnoning 
orgamsations RANZCOG electronic therapeutic iruidelmes as well as !:!-lie-the Sponsor· s MS Health 
Medical Education Program ts-! aJ:! eellll3felieflSFJe education program that has been developed and 
implemented in Australia by the Sponsor) as J!IH'I ef tee °R:i51E Mt!B!lf!:emeet PIIHl &S!iOetMes wit& tBe 
ftllt!Fe•lel eftbe }.4ifej!~eee bHi(!flB!lfHIQ 11&e MS 2 S~efl is ,"zltStfeli1¥,v!Heli i:s 1w&tleble fef use \was 
a resource for prescribers of MS-:! Stm. The_-Sponsot • s Medical Education Program includes modules 
with: 

e ieti!Rll&ttee StiflllOA.iegiae tW&il&l9ili\y efMS 1 Ste,, 
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• clinical data supporting the use of MS-2 Step in tenninations up to 63 days of gestation, in 
line with the approved Product Information for MS-2 Step, 

• infonnation on the listing of MS-2 Step on the Phannaceutical Benefits Scheme. 

jpmettti:eeet=5 seekisg te lleeeme 1egi!;tei:ed es,d eE!fti:lied ieF the 11se ef MHepristeee lAnepBflftBII; ef 
}.4S 2 S~ eFMeetllired te eefll!lltlte the :MS 2 ~ep eEl!1eetiee !lf9fllR!Hl iB efdOf to ~ eeee5s ta these 
!!fed!!ets. Felle•b'S es,d ed•ltlfteed diplomets efR.~COO ees,•.vetve the FeEfWt'!Beltt te eemplele tae 
fM'Ogmm te oehie:le eeRi !ieetiell: T1ie ~ iedie!!I J;d!!eetioe Pfegtl!Hl i-5 Jlf9'1'ided iB ,l\pfleedix 1. 

The ll!ldeted} ~ He!!lta Medie!!I J;d!!eetioe Pfet\f981 iBeltide5 fOfereeees to tae l!Heffft8ticee Sltet!t es,d 
Petieet ,1\/1:feemeet tatlt i-5 115ed ·.JJtta }.~ 2 Step te essi-st the waf!Bed eoBSeet J!f9@ess. le additice11:; 
the J;dtieeticee PfegRIHl fM'9'tide5: 

iefaffftetiee es the prn ee5s faf f;ftiBiBg W8fffted eeBSeet, 
• the seed ieF a~te eeuasellieg, 
• tim@ fQr &@ p~@Ht t11 ,;;QQQd@r gpti,gw; aod tQ aek 'f',l@sli11Qli, ~Qll Qll tll.@ ,;;;:iti,c;al 

imp9fteBee of eompliosee te tae Aietlteel 111!.el Follow YI!, 
• !!feettti:oseF 51! eeifieel 24 BOti!'. eme~ey ell!'@ (if es,el 1.¥1:ies FOEfllire~, 111!.d 

• 
In addition to the Medical Education Program the Sponsor makes available to prescnbers an 
Infonnation Sheet and Patient Agreement, the MS-2 Step Product Information and the Consumer 
Medicine Infonnation documents for the MS-2 Step components. These documents all note the 
importance that patients are required to be infonned about the administration of the medical method, 
compliance to the method, the importance of follow-up, side effects and associated risks. It is 
recommended that informed consent is obtained from the woman before use of the medical method as 
per use of any method for tennination of pregnancy. The Information Sheet and Patient Agreement, 
Product Information and Consumer Medicine Infonnation note the need for the woman to remain in 
contact with the treating practitioner and or clinic and it is recommended that they do not travel during 
the episode of bleeding so that they can visit the clinic if necessary. 

mmen removal of mandatory training 
progmn and for prescnoers 

p:h@ US 2 S:tap Pl:9du,;;t ]Dfg~oo aod Cgw;- M@dieiA@ W9~ aod Pfedw,;;t latl@lliag 

!!fo•;ides detetls of the 24 aol!f BllfSe Wf e8fe ctelepltase sE!fYiee !lf9¥ides ey tae SpoBSOf es,d staffed 
&'f eil'l!!lifies Fej!',i!itefOel 8Bfl5e5. Peticeets ftlfl"f !!Isa Wf@ eossest 111!.d eleet to Feeein e fello¾'f !!JI SMS 
tent eafBIRl!Bieetioe ~ 1Be S11ossof J ta 5 de·ys fallawisg ie13:esticee ofmifepristoee. Til:is messe13:e 
!!fovides tee 2 4 Bal!f Bl'lf5e d0f eere e!!II eeetre eaeet telepl!ase BIIIRl!Of eed tlesefiaes tee 5'flBl)toms 
tlttlt fife of eoseOfB is Feleticos to isfeelio9; iBea!RJ!l,ete el!Ofticoe Of tfte'tl!Jlel!tie fetm!:e thet Felf!KF9 
medie!!I fallow l!Jl. .._I ______________________________ _.----i Commented~ oposedremovalof24 bourmirse after 

- I careprognm ~ 
Tr aining of Medical Practitioners 

!Medical education is offered by the Sponsor to ell ll!l!lfO!lfieteltt Ejtiftlifieel treating practitioners-te 
E!85llfe thet lilHs waffftetios i,r; delitrOfed te weme.e 1198e£1laieg lreetmeet. The } 4edie!!I l!d!!eetiee 
Pfo!!;f(l!B; iBel11des !lfO &55esSHlest, post e55@5SHlest es,el eese stllelies, 5Yflllaflmj1; tae ll!lflf9'iel. on 48 
2 SteJ,. ,'\:w; llf9esdmeets te the !lf9t\f981 ere fO'l'ie•.ved ll•t e medie!!I enf)Oft iB the field. The Speeser 
else seeles fO'liew es,el esElefSemest of as;r &1Reeelmest5 ii=om the RAN;2;COG. 

The Medical Education Program is delivered online and freely available to all treating. PFeseRl!eFS 
fOj!',i!itefisg faf tae first time 8fe reEfl!i;eel to eomtJlete the Medie!!I J;dt'leetios Pfof!:R)ftl. te seel!fO 
eettifieetioe (&!l!lf8'l!!I lo !!fesefille➔ fef Mife!!ristone l.ieepBllflBO es,d }.4S 2 Step. Oeee fOtJ:t5tefOEi 
es,d el!!fl!,fied so re fegi,r;tfetiee Of fO eeflifieelios i-5 FeEJ:llifOd. Felle..,,'5 es,d edtJflfleed eliplomets of 
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RA!ll;?;COG ellfl ...,rei;,e 1lie Fe~E!fit fef eEIElltaioeel tRliBiBg es5oeitHe!l willi the RflllFO ,,ol, of~ 2 
8tefl,, 

10~et¥ie&e55 me85llfes 8fe iaeleEleEl iB !Be IHBe&EleEl MeEiteal. JOeDeetios Pfel!:f!llll, wltiel!. Elefeet !Be 
le11el ofls!e'll•lellf:e IEBewa b1{ Ille Jlerf¼eif!llflt, JIBOf te eomt1letiea ofllie moEIY!e, MEI JIOSt eofBJjletioa 
of !Be moEIY!e. The J18ftieitlllflt seoFes 8fe B'l:OBitomEl. A eertifieete of eomt1lelioa is oBlrt issued to 
J18ftieiJ18Bts Vi&o ElOB'J:oB!iffllle BJIJlfOJIBBte lmowleElf:@ et 1lie e9B'l:Jlletios of Ille IHBe&EieEl ecli!eeliOB 
pregi:am. The feE!wre6 le\•el efkBo>.tJleEll'le is Elete!WBOEI EluriBg Ille te11iew aad eadetsemeat pteee55, 
,;iqiieh the Sp8B5ot has em8atlml upea with the RAmCOO. ,_j ______________ __.--l Comment~ roposedremoval of mandatory training 

- I prognmand ~ forprescnoers 
The Medical Education Program has been prepared to ensure, to the extent practical, that the medical 
method of termination using MS-2 Step is used in Australia responsibly and appropriately. The pi.an 
has been designed te limit the a-> <ailability ef these meElieiaes to apptopBateJ..y ~fioo aBEI teSOIH'Ged 
pteseribets aBEI to ellS\lre that prescribers and patients have access to appropriate infonnation regarding 
lhe safe and effective administration of the Medical Method. 

Elements of the Risk M:maiement Proil,·am ---{ Fom1atted: Heading 2, Left 

The elements of the Risk Management Program include: 

I. ~.eeess llflli Eitstabllttllfl. +o eliS!lfe iB&t oBlrt BJIJll·opaete{,,· (fli8IHleli JlfOSOffl!etS BWie 
eeee55 te eillief Ille ? ~ose l.iBOJ!&8fB'l:8 s~e Jl&ek Of } 48 2 SteJ! eOBtei!iiBg oee 

lpdated to remove reference to qualified f'f't!IBek!!He!lleele&!r<o8lf;-f}~.4si!i. E!jeptl!fistt5. iEOIBR&e¼oliliH. lel!flf"Bll!llill!lfHlBIM-'6200wsmg~-ellfl9'8it-G<,;Jj-~~.\lili!·s;oo~@i-;2~00~!il1!8:-ft8&1b!l¼le01ts5,_LI -------1 Commented 

;!..!..Education. Provision of information regarding the appropriate use of the Medical Method .._Pc..resat __ ibe!s _______________ ___, 
including follow up offered to all prescribers and to patients. The education program 
includes information on first trimester termination of pregnancy and for use of 
mifepristone in terminations beyond the first trimester. 

~ 1. Informed Consent Provision of preprinted Information Sheet and Patient Agreement to 
healthcare professionals to ensure that information for patients is avail.able to assist the 
provision of informed consent by patients. Patient Information and Patient Consent forms 
are accessible to health care professionals as downloadable pdf files from the healthcare 
professional secure website: www.ms2step.com.au. 

4-clYroduct l.abeling and packaging and Consumer Medicine Infonnation, whieh iatludes a 
tell .ffee telepheae nYH!bet fef 24 hour nurse after sate aEltliee fi:em tegi,stered DIH"505 

ptov:i!led ti11 the Sp8B5ot, aB8 mel>site URI., which provides additional infonnation to 
patients in an accessible and easy to understand fonnat. 

~ -The inclusion of the Black Box warning regarding fol.low-up, in the fol.lowing documents, 
emphasises the need for special attention on the part of healthcare professionals: MS-2 
Step Product Infonnation, MS-2 Step Consumer Medicine Information Instruction Insert, 
the Mifepristone Linepbarma Consumer Medicine Infonnation, and the GyMiso® 
Consttnler Medicine Infonnation, 

~- rol-!0'.v DJ! SHI, te!!i mes5&fl:O to peti09ts. Petieats -,· else gi1,-e eoliSE!fit llflli eleet *o 
Feeeit.·e e follow DI! Sl\48 lent eol:BfBtill:ieetiea ffem the SpoliSOf 3 le § lie1f5 follo•,'liBg 
in13:estioa ofll!HOJIBStoee. This B'l:055&13:e Jlf0¥ides Ille 24 &our Bllf5e Mlet Ollfe eel! ee&tfO 
eoateet teletlhoee a\19'1:beF RBli Eleseabe §'y'lBfltOB'l:S t&et 8fe of eoaeem iB Feletios te 
infeeti09; iBeemplete ell ofti09; Of t&e:Rlpelltte M!Hftfe tbet FOEj:tiife medieol. fol-low Yp.1----1 ~ = •entedllllll'roposed removal of 24 hour after care 
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7.5. Monitoring.  To test that the objectives of the educational program are being met with 
healthcare professionals and patients.  Periodic review of the pharmacovigilance database 
maintained by MS Health in Australia to ensure adverse event reporting is not trending. 

8.6. Adverse Event Monitoring in Australia and Ongoing Post Marketing Surveillance. The 
Sponsor holds a significant database from the use of mifepristone for termination of first 
trimester pregnancy under the Authorised Prescriber Program (APP) in the MSIA 
network. The training modules will continue to be reviewed and updated to reflect the 
results of other peer-reviewed published studies e.g. ANZJOG 2017; 57: 366-371 as well 
as other large studies/meta-analyses. 

Potential for medication errors 

The brand name for the composite pack is MS-2 Step.  The product is presented as a composite pack 
in a carton containing two cartons, each of which is different in appearance (as described below).  The 
generic names of the two component medicines, i.e. mifepristone and misoprostol, appear beneath the 
name MS-2 Step on the composite pack carton.  

The component products contain different amounts of their respective medicines.  

The labelling on the component products clearly identifies the right order for intake of the two products 
on the front panel of the packaging for each individual product.  An instruction insert is placed in each 
MS-2 Step product carton to explain the right order for intake of the two products.  The correct way 
to take the two products is also described in the respective Consumer Medicines Information leaflets, 
which are placed inside each component product carton.   

These products are distinguished from each other in the following ways: 

• The Mifepristone Linepharma 200 mg Tablet carton has a green colour, and it contains only 
one mifepristone tablet 

• The GyMiso® carton has a purple colour, and it contains 4 misoprostol tablets 

• Mifepristone Linepharma packaging includes the statement Step 1, take this tablet first. 

• GyMiso packaging includes the statement Step 2, take these 36 to 48 hrs after Mifepristone 

Linepharma 

The brand name Mifepristone Linepharma 200 mg Tablet uses the INN mifepristone and this should 
minimise the risk of confusion. 

Mifepristone Linepharma 200 mg Tablet is available in a single strength as 200 mg tablets, each pack 
contains one tablet sufficient for one single treatment.  Each tablet is debossed on one side (with the 
letters “MF”) to avoid confusion with other tablets. 

The Consumer Medicine Information is included in each Mifepristone Linepharma component 
package and this document includes information on indication, contraindications, precautions and 
dosing recommendations. 

The brand GyMiso® refers only to misoprostol approved in combination with mifepristone in the MS-

2 Step composite pack, and this should minimise the risk of confusion. 

GyMiso® is available in a single strength as 200 microgram tablet, and each GyMiso® pack contains 
four tablets sufficient for one single treatment.  Each tablet is engraved on one side with “ML” and 
“200” on the other to avoid confusion with other tablets. 
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The Consumer Medicine Information is included in each GyMiso® component pack and this 
document includes information on indication, contraindications, precautions and dosing 
recommendations. 
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SVIII – IDENTIFIED AND POTENTIAL RISKS 

SVII.1 Identification of safety concerns in the initial RMP submission 

Since this is not initial RMP submission, this section is not applicable. 

SVII.1.1 Risks not considered important for inclusion in the list of safety concerns in the 
RMP 

Not applicable. 

SVII.1.2 Risks considered important for inclusion in the list of safety concerns in the RMP 

Not applicable. 

SVII.2 New Safety concerns and reclassifications with a submission of an updated RMP 

Not applicable. 

SVII.3 Details of important identified risks, important potential risks, and missing information 

The description that follows provides details on the identified and potential risks that have been 
described for the product(s), based on the clinical trial data, literature and post-marketing 
experience data currently available for MS-2 Step. 
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SVII.3.1 Presentation of important identified risks and important potential risks 

Table 4 Important Identified Risks 

Identified risk “Incomplete abortion (method failure) with severe bleeding” 

MedDRA terms Induced abortion failed (PT) 

Vaginal bleeding (PT) 

Seriousness Yes.  Method failure occurs in 1.3 to 7.5% of cases. 

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases.  A transfusion is required in 0.1-0.2% of 
cases.(19) 

Method failure may occur with severe bleeding and it may occur without severe 
bleeding.  Severe bleeding may not be a symptom of method failure. As there is a 
risk of failure of the method follow up of women is mandatory to check that 
abortion is complete.   

Severity and nature of 
risk  

Vaginal bleeding is part of the method. Bleeding occurs in almost all cases and is 
not in any way proof of complete expulsion.  

Follow-up must take place within a period of 14 to 21 days after administration of 
mifepristone to verify by the appropriate means that expulsion has been completed 
and that vaginal bleeding has stopped. In case of persistent bleeding (even light) 
beyond follow up, its disappearance should be checked within a few days.  

If continuing pregnancy is suspected, a further ultrasound scan may be required to 
evaluate its viability.  

Persistence of vaginal bleeding at this point could signify incomplete abortion, or 
an unnoticed extra-uterine pregnancy, and appropriate treatment should be 
considered.  

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases. 

In the event of continuing pregnancy diagnosed after follow up, termination by 
another method may be proposed to the woman. 

As there is a risk of failure, follow up of women is mandatory to check that 
abortion is complete. 

Frequency  Failure occurs in 1.3 to 7.5 % of cases. 

Background 
incidence/prevalence 

Early vacuum aspiration leads to up to 5% failure rate.(20) 

Risk group or risk 
factors  

None identified  

Potential mechanism Incomplete detachment of conceptus from uterine wall, insufficient uterine 
contractility. 
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Identified risk 

Preventability 

''Incomplete abotiion (method failut·e) "'ith seven, bleeding" 

Information about the potential occurrence of both method failure and severe 
bleeding respectivdy is in the Product Information and the Consumer Medicine 
Information. Education to be offered to Medical Practitioners. 

Potential public health es. hence the need for edl.lCab.onal resources to be ~vuilable to ct.thouers and 
impact .ldegu:m- mfoanation for wome ted to align with terminology used 

Identified risk ''Infection, tone. shock syndrome" 

MedDRA terms Infection (PT), Toxic shock syndrome (PT) 

Setiousness Yes. Infection following tennination occurs in less than 1 % of cases regardless of 
the method. Infection in medical termination occurs in 0.3-0.9% of cases.(21) 
Fatal toxic shock syndrome is very rare. 

Se,•el'ity and nature of Very rare cases of fatal toxic shock caused by Clostridit1m sortie/Iii endometritis 
risk presenting without fever or other obvious symptoms of infection, have been 

reported after medical abortion with the use of 200 mg mifepristone following the 
non-approved vaginal administration of misoprostol tablets for oral use. In 
Australia a case of fatal probable toxic shock syndrome has been reported in a 
woman treated with mifepristone 200 mg followed by 800 mcg buccal 
misoprostol. 

Clinicians should be aware of this potentially fatal complication. 

F1·equency Infection following termination occurs in less than 5% of cases regardless of the 
method. 

Very rare cases of fatal toxic shock syndrome. 

Backgt'OUlld Infection following termination occurs in less than 5% of cases regardless of the 
incidence/prevalence method. 

Risk group or risk May be associated with vaginal administration of misoprostol oral tablets. 
factors 

Potential mechanism Unknown 

Pt·eventability Information about the potential occurrence of the event in Product Information 
(Precautions) indicating that the vaginal administration route of misoprostol 
should not be used. Information about the possibility of infection occurring is 
included in the Consumer Medicine Information. Education to be offered to 
Medical Prllctitioners. 

Potential public. health Yes, hence the need for flF&flK u:aiai&!l educauonal resources to be a\•ailible to-ef 
impact practitioners and adequate information foref women 
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Identified risk “Cardiac Disorders” 

MedDRA terms Adverse event reports of cardiovascular events are identified using a prespecified 
list of Standard MedDRA query: SOC Cardiac disorders 

Seriousness No cardiovascular event was reported during pivotal studies. 
Cardiovascular events reported with misoprostol use in a gynaecological 
indication, in literature studies and postmarketing experience, include myocardial 
infraction, myocardial ischemia, sudden death, stroke and transient ischemic 
accident. Most of these events have a favourable outcome, but event with sequel 
or fatal outcome has also been reported. If some occurred after a treatment 
including mifepristone and misoprostol, for most of them mifepristone 
administration was unknown 

Severity and nature of 
risk  

In a prospective study on 9 women evaluating cardio-vascular safety of 600 μg 
misoprostol administration via vaginal route, none of evaluated parameters 
(cardiac frequency, arterial pressure, cardiac index…) for 4 days after the take 
were significantly modified (Ramsey 2000). 
An investigation on cardiovascular effect of misoprostol was performed by the 
French National Agency in 2013. This evaluation based on international literature 
search, French and international post-marketing reports (from commercialisation 
to December 2012) concludes in the existence of coronary and cerebral adverse 
reaction with the use of misoprostol in medical termination of a pregnancy. 
Regarding mifepristone potential effect on cardiovascular system, non-clinical 
data, clinical data, post- marketing surveillance of adverse events and the drug’s 
action mechanism on the adrenocortical pathway do not associate the product with 
typical proarrhythmic events that could indicate a QT/QTc interval prolongation. 

Frequency  French National Agency estimated the incidence of cardiovascular events with the 
use of misoprostol at 2.7 cases [0.3 to 9.8] for 106 exposed women. 
In the Australian phase IV safety study, from cumulative data to 31st March 2016, 
incidence (%) of cardiovascular event by gestational ages is provided below: 

≤ 35 days 36-42 days 43-49 days 50-56 days 57-63 days Total 

0 0.1 0.1 0.3 0.2 0.1 
 

Background 
incidence/prevalence 

There are no specific studies that evaluate prevalence of cardiovascular risks of 
first trimester pregnant women. 

Risk group or risk 
factors  

Vascular risks factors such as tobacco use, hypertension and heredity as well as a 
sur-exposure to misoprostol. 

Potential mechanism Coronary manifestations observed during medical termination of pregnancy could 
be explained by the existence of vascular risks factors (tobacco use, hypertension, 
heredity) and a sur-exposition to misoprostol related to the high dose (double 
posology) and the vaginal administration, this way leading to a doubling of AUC. 

Preventability Information about the potential occurrence of the event in Product Information and 
Consumer Medicine Information.  

Potential public health 
impact 

Yes, hence the need for proper training of to be available to practitioners. Yes, 
hence the need for educational resources to be available to practitioners and 
adequate information for women. 
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Table 5 Important Potential risks   

Important Potential Risk - Unintended pregnancy exposure to mifepristone / misoprostol and risk of 
incomplete abortion with severe bleeding 

Evidence source:  

In approximately 3% of the cases (EU Summary of Product Characteristics (SPC) for Mifegyne® and for 
Mifepristone Linepharma, section 4.4) abortion can occur with mifepristone alone (with no prostaglandin 
intake).  Follow-up is still required to ensure that complete abortion has occurred.   

In addition, as indicated in the EU SPC for Mifegyne® and for Mifepristone Linepharma (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  Due to the 
long half-life of mifepristone, the possibility exists of exposure of a subsequent pregnancy to mifepristone.  
To avoid potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be 
avoided during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as 
early as possible after mifepristone and misoprostol administration.  

  

Important Potential risk / Unintended pregnancy exposure (risk of malformations) 

Evidence source: In the EU SPC for both Mifegyne® and for Mifepristone Linepharma, it is stated in section 
4.6, it is stated that “in animals the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule” and that “with sub abortive doses, isolated cases of malformations 
observed in rabbits, but not in rats or mice were too few to be considered significant, or attributable to 
mifepristone”.  

In section 4.6 of the EU SPC for Mifegyne® and Mifepristone Linepharma, it is indicated that “in humans, the 
few reported cases of malformations do not allow a causality assessment for mifepristone alone or associated 
to prostaglandin.  Therefore, data is too limited to determine whether the molecule is a human teratogen.” 

The issue of the outcome of persisting pregnancy in case of failure of the method remains incompletely 
solved: although, up to date there does not seem to be clear-cut foetal malformations attributable to 
mifepristone or to prostaglandin analogues (19), such possibility cannot be definitively ruled out and women 
should be adequately counseled in such a situation.  

In addition, as indicated in Part II, Table 3 of this RMP, misoprostol, through its smooth muscle contracting 
activity, could have effects on the developing foetus and there are several reports in the literature on the 
occurrence of congenital defects in children born to mothers who had taken misoprostol to terminate 
pregnancy; this off-label use of misoprostol appears to have been a particular problem in Brazil, from where 
considerable evidence has accumulated on its possible teratogenic activity in humans (cited by Orioli et al, 
2000; Paumgarten et al, 1995).  Data would suggest a link between misoprostol and congenital malformations, 
based on a retrospective analysis of cases, and a prospective study based on Brazilian data suggested that 
misoprostol may increase the incidence of congenital anomalies, but that the magnitude of the increased risk is 
low (Schuler et al, 1999). 

As a consequence, the EU SPC for Mifegyne® and Mifepristone Linepharma proposes the following 
recommendations: 

- Women should be informed, that due to the risk of failure of the medical method of pregnancy termination 
and to the unknown risk to the foetus, follow-up is mandatory (see Section 4.4 special warnings and special 
precautions for use).  
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Important Potential risk / Unintended pregnancy exposure (risk of malformations) 

- Should a failure of the method be diagnosed at follow-up (viable ongoing pregnancy), and should the patient 
still agree, pregnancy termination should be completed by another method.  

- Should the patient wish to continue with her pregnancy, the available data is too limited to justify a 
systematic termination of an exposed pregnancy.  In that event, careful ultra-sonographic monitoring of the 
pregnancy should be carried out.” 

In addition, as indicated in the EU SPC for Mifegyne® and Mifepristone Linepharma (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  To avoid 
potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be avoided 
during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as early as 
possible after mifepristone / misoprostol administration. 

 

Important Potential risk / Induced Bronchial Asthma 

Evidence source:  

Data to evaluate the inadvertent risk of induced bronchial asthma after the administration of mifepristone and 
misoprostol are derived from analyses conducted of extensive review of literature published in English and in 
Chinese as well as non Linepharma France sponsored trials and reports from post-marketing setting. 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments.  This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid.  

In addition, bronchospasm may occur with some prostaglandins and prostaglandin analogues.  The possibility 
should be borne in mind in patients with a history of asthma.  

Severe asthma uncontrolled by treatment is labelled as a contraindication in the EU SPC for Mifegyne® and 
Mifepristone Linepharma, whatever the indication.   

Table 6 Potential interaction with CYP3A4 inhibitors or inducers 

Interacting substance/CYP3A4 inhibitors or inducers  

Evidence source: EU Mifegyne® SPC, literature review 

No interaction studies have been performed. On the basis of this drug's metabolism by CYP3A4, it is possible 
that ketoconazole, itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing 
serum levels of mifepristone). Furthermore, rifampicin, dexamethasone, St. John's Wort and certain 
anticonvulsants (phenytoin, phenobarbitone, carbamazepine) may induce mifepristone metabolism (lowering 
serum levels of mifepristone).  

Based on in vitro inhibition information, co-administration of mifepristone may lead to an increase in serum 
levels of drugs that are CYP3A4 substrates.  Due to the slow elimination of mifepristone from the body, such 
interaction may be observed for a prolonged period after its administration.  Therefore, caution should be 
exercised when mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia.  

For misoprostol, limited studies on effects of misoprostol on hepatic drug metabolism in the rat did not show 
any effect on aminopyrine metabolism (single oral dose of 0.1 mg/kg of misoprostol) or, after 0.1 mg/kg twice 
daily for four days, cytochrome P450 content or the activities in liver microsomes of hexobarbital 
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Interacting substance/CYP3A4 inhibitors or inducers  

hydroxylase, aniline hydrolase or p-nitroanisole O-demethylase.  Based on this information, no drug 
interaction is expected after misoprostol administration. 

 

Table 7 Potential interaction with products interacting with the glucocorticoid receptor 

Interacting substance/ Products interacting with the glucocorticoid receptor  

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC’s, literature review 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments.  This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid.  

 
SVII.3.2.  Presentation of the missing information 

Table 8 Presentation of the missing information  
 

Missing Information/ Inherited porphyria 

Evidence source: This is labelled as a contraindication in the EU SPC for Mifegyne® and Mifepristone 
Linepharma, whatever the indication.   

The reason for this contraindication is unclear. Literature search for “mifepristone and porphyria” yields only 
one abstract (15) indicating that in an in vitro model mifepristone and deferoxamine together produced 
significant accumulations of protoporphyrin.  The authors concluded that “RU-486 may pose a risk in patients 
with known acute porphyria and should be used with caution”. 

 

Missing Information / Theoretical interaction with NSAIDs 

Evidence source: This is a potential precaution in the EU SPC for Mifegyne® and Mifepristone Linepharma, 
whatever the indication.  

A decrease of the efficacy of the method can theoretically occur due to the antiprostaglandin properties of 
non-steroidal anti-inflammatory drugs (NSAIDs) including aspirin (acetyl salicylic acid).  Limited evidence 
suggests that co-administration of NSAIDs on the day of prostaglandin administration does not adversely 
influence the effects of mifepristone or the prostaglandin on cervical ripening or uterine contractility and does 
not reduce the clinical efficacy of medical termination of pregnancy.  The reason for this precaution is 
therefore unclear.(23,24) 

 

 

Missing Information / Potential interaction with products interacting with the progesterone receptor 

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC’s, literature review 

Mifepristone is a progesterone receptor antagonist.  Therefore, it may interfere with the action of progestin-
only contraceptives. 
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Missing Information / use in adolescents 

Evidence source: Literature review 

Mifepristone Linepharma 200 mg Tablet and GyMiso® are recommended for use in females of childbearing 
age.  There are limited data available in women below the age of 18 years. 

 
SVII.3.3. Presentation of the pharmacological class effect 

Mifepristone belongs to the progesterone receptor antagonist class.  
Mifepristone also displays anti-glucocorticoid activity.  Such activity, evidenced by an ACTH 
elevation, has not been observed at the dose of 200 mg per dose for several years (157 months for 
treatment of meningioma in patients with normal adrenal function).(18) Therefore, use of a single 
intake mifepristone is not expected to have anti-glucocorticoid activity. As indicated above, 
mifepristone may interfere with the action of glucocorticoid treatments.  This might be relevant in case 
of severe asthma inadequately controlled by oral glucocorticoid. 
 
For medical pregnancy termination, mifepristone treatment must be followed by the administration of 
the prostaglandin analogue, misoprostol (GyMiso®) which is the second component of MS-2 Step.  
Therefore, risks inherent with this class of product must also be taken in consideration. 
 

Pharmacological class effect / Risks related to the use of prostaglandin 

Evidence source:  

Termination of pregnancy with mifepristone necessitates the use of prostaglandin analogues, such as 
misoprostol, which has its own potential risks.  

This is taken into account in the EU Mifegyne® SPC: 

In section 4.3, the method should not been used in case of contraindication to a prostaglandin analogue.   

In section 4.4, it is acknowledged that rare serious cardiovascular accidents have been reported following the 
intra muscular administration of prostaglandin E2 analogue, sulprostone. For this reason women with risk 
factors for cardiovascular disease or established cardiovascular disease should be treated with caution.   

This is taken into account in the current Mifepristone Linepharma Australian Product Information: 

In Contraindications, the product should not be prescribed in case of a contraindication to the prostaglandin 
analogue. 

In Precautions, it is stated that rare serious cardiovascular accidents have been reported following 
administration of prostaglandins including misoprostol.  For this reason, women with risk factors for 
cardiovascular disease or established cardiovascular disease should be treated with caution. 
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PART II: MODULE SVIII – SUMMARY OF THE SAFETY CONCERNS 

Table 9 Summary- safety concerns 

Summary of safety concerns 

Important Identified Risks: Infection, toxic shock syndrome 

Method failure 

Cardiac disorders 

Important Potential Risks:  Inadvertent pregnancy exposure and risk of incomplete abortion 
with severe bleeding 

Inadvertent pregnancy exposure (risk of malformations) 

Potential interaction with CYP3A4 inhibitors or inducers 

Potential interaction with products interacting with the 
glucocorticoid receptor 

Induced bronchial asthma 

Effects in lactating women 

Effects in women with impaired liver function 

Effects in women with impaired renal function 

Effects in women with malnutrition 

Incorrect determination of gestational age 

Potential for missed ectopic pregnancy 

Potential for postnatal developmental delay 

Potential for off-label use beyond the first trimester 

Potential for loss to follow-up 

Potential safety risks in vulnerable groups including women in 
regional and remote areas of Australia, who may be particularly at 
risk of being lost to follow-up 

Missing Information: Inherited porphyria 

Theoretical interaction with NSAIDs 

Potential interaction with products interacting with the 
progesterone receptor 

Use in adolescents 

Pharmacological class effect Risks related to the use of prostaglandin 
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PART III: PHARMACOVIGILANCE PLAN (INCLUDING POST-AUTHORISATION 
SAFETY STUDIES) 

III.1 Routine pharmacovigilance activities 

Routine pharmacovigilance activities including adverse event reporting and signal detection is 
conducted.   

Periodic Safety Updates 

Periodic Safety Update Reports (PSURs) for Mifepristone Linepharma and GyMiso® will continue 
as the safety reporting method for MS-2 Step.  

As agreed at the time of approval of the individual products, PSURs was submitted six monthly for 
the first 12 months from registration and then annually after that, with a data lock of no more than 60 
days for Mifepristone Linepharma and GyMiso®, respectively.  Use of mifepristone beyond the first 
trimester (including off-label use) is given separate consideration in the PSURs.   

PSURs would be aligned with international reporting in accordance with the international birth date 
(IBD) defined in ICH E2C(R1), which for: 

- Mifepristone Linepharma is based on the EU-harmonised IBD of 31 May.   MS Health have 
completed the PSUR submission commitments.  

- The Mifepristone Linepharma product was launched in Australia on 4 February 2013.  

- GyMiso® is based on an EU-harmonised IBD of 31 May.  The GyMiso® product was 
launched in Australia on 1 August 2013. 

- MS 2 Step PSUR obligations have been met and no further submission are required. 

The safety update reports for both Mifepristone Linepharma and GyMiso® will include the ongoing 
post marketing collection of the data in Australia. 

III.2 Additional pharmacovigilance activities 

Not applicable 
 
III.3 Summary Table of Additional Pharmacovigilance Activities  

Table 10 On-going and planned additional pharmacovigilance activities 

Study Status  Summary of 
objectives 

Safety concerns 
addressed Milestones  Due dates 

Category 1 - Imposed mandatory additional pharmacovigilance activities which are conditions of the 
marketing authorisation  

Not Applicable 

Category 2 – Imposed mandatory additional pharmacovigilance activities which are Specific Obligations 
in the context of a conditional marketing authorisation or a marketing authorisation under exceptional 
circumstances  

Not Applicable 
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Study Status  Summary of 
objectives 

Safety concerns 
addressed Milestones  Due dates 

Category 3 - Required additional pharmacovigilance activities  

Not Applicable 

PART IV: PLANS FOR POST-AUTHORISATION EFFICACY STUDIES 

Not applicable. 

PART V: RISK MINIMIZATION MEASURES (INCLUDING EVALUATION OF THE 
EFFECTIVENESS OF RISK MINIMISATION ACTIVITIES) 

Risk Minimisation Plan 

V.1 Routine Risk Minimisation Measures 

Routine risk minimisation measures include the Product information and Consumer Medicine 
Information.  Details are outlined in Table 6 below.  

Table 11 Description of routine risk minimisation measures by safety concern 

Safety concern Routine risk minimisation activities 

Important identified risk: 

 

Infection, toxic shock 
syndrome 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Method failure 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Cardiac disorders 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion with 
severe bleeding 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Potential interaction with 
CYP3A4 inhibitors or 
inducers 

 

Routine: 

Mentioned in the Product Information in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 

 

Important potential risk: 

 

Potential interaction with 
products interacting with 
the glucocorticoid 
receptor 

 

Routine: 

Mentioned in the Product Information in PHARMACOLOGY and 
PRECAUTIONS. 

Physician education. 

 

Important potential risk: 

 

Induced bronchial asthma  

 

Routine: 

Mentioned in the Product Information in CONTRAINDICATIONS and 
PRECAUTIONS 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Incorrect determination 
of gestational age 

 

 

Routine: 

Mentioned in the Product Information in CONTRAINDICATIONS 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 

 

Important potential risk: 

 

Effects in lactating 
women 

 

Routine: 

Mentioned in the Product Information in Use during lactation. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

 

Important potential risk: 

 

Effects in women with 
impaired liver function 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Effects in women with 
impaired renal function 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Effects in women with 
malnutrition 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE.  

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Potential for missed 
ectopic pregnancy 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in ADVERSE EFFECTS.  

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Potential for postnatal 
developmental delay 

 

Routine: 

Mentioned in the Product Information in Use in pregnancy 

 

Important potential risk: 

Potential for loss to 
follow up 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE 

Missing information: 

 

Inherited porphyria 

Not mentioned in Product Information and the Consumer Medicine Information as 
there is limited evidence of this being a safety concern with administration of 
mifepristone.(22) 

 

Missing information: 

 

Potential interaction with 
products interacting with 
the progesterone receptor 

 

 

This potential risk has not been confirmed and no information is deemed 
necessary in the Product Information. 

 

Missing information:  

 

Theoretical interaction 
with non-steroidal anti-
inflammatory drugs 

This potential risk has not been confirmed and no information is deemed 
necessary in the Product Information. 

 

 

Missing information:  

 

Use in adolescents 

 

 

Product Information and Consumer Medicine Information mention that use is 
limited in this population. 

The Product Information mentions, there is no relevant use of MS-2 Step in the 
prepubertal paediatric population in the indication. Administration to adolescents 
less than 18 years of age should be undertaken with caution. 
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Safety concern Routine 1isk minimisation activities 

Pharmacological class Routine: 
effect: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Risks related to the use of Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
prostaglandin Consumer Medicine Information. 

V.2 Additional Risk Minimisation Measures 

There are six specific risk minimisation tools planned, as detailed below, in addition to the 
routine measures for the identified risks, potential risks, missing information and 
pharmacological class effects, outlined below. 

Black Box Warnings 

A black box warning is included in the MS-2 Step Product Information: 

It is very important that all patients receiving these medications are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective. Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. Read the SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

A black box warning is included in the Mifepristone Linepharma Consumer Medicine Information: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective. Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

A black box warning is included in the GyMiso® CollSUlller Medicine Infom1ation: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication bas been effective. Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

Inclusion of Consumer Medicine Information 

The Consumer Medicine Information is included in every pack ofMifepristone Linepharma. 

The Consumer Medicine Information is also be included in every pack of GyMiso®. 

Inclusion of Instruction Insert in Composite Pack Carton 

An Instruction Insert is included in every pack of MS-2 Step, to clearly indicate the identity of the 
components, the order in which the component medicines should be taken, and the importance of a 
follow-up appointment 14-21 days following the administration of Mifepristone Linepharma to 
c.onfinn successful temlination of pregnancy. 

~skirted Distlilnmee te MS 2 Step {Mifep1isteee Lieepllarma aed C3·Mise®J 
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wel>site >W'\11.ms1step.e.8Hlcau, er 9'' ealliag the e,e~anv Efu:eetly. The Sj!easer Hla'f ehaage the 
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Informed Consent, Compliance with the Method and Follow-up 

The Sponsor provides all re~eree prescribers with access to reprinted Information Sheet and Patient 
Consent Agreements Fonns to ensure that infonnation in relation to the medical method of pregnancy 
termination is available to assist the provision of informed consent by patients. 

Infom1ation Sheets and Patient Consent Forms also highlight symptoms patients will experience, 
along with symptoms requiring immediate follow up, and enable the prescriber to nominate the details 
of a 24-hour emergency facility for immediate follow-up if required, and details in relation to the 
patients scheduled follow up appointment 14-21 days after administration of the Mifepristone 
Linephanna tablet. 

Commented sed removal of mandatory lmDing 
progiam and scnoers 
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!BHej!HStene. TI!is mess&j!;@ llfB'ltees t;l!e 24 l!elif BtifSe ~er e&re e&l:I eeatre eeateet te!Bj!l!eae BUHiber 
l!B!l eesefiee 5'f!BjJtBIB5 tB&t &re ef eeneeei ta F<llettea te ilMeetiEIII, iaee&lf)lete oeerttea er t&efllf)eulie 
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The Information Sheet and Patient Consent Agreements Forms are provided without charge by MS 
Health, and can be downloaded from the secure health care professional website www.ms2step.com.au 
as pdf files, or can be requested by contacting MS Health directly as reprinted documents. 

The 24 hew: Blll'Sffig ail@f€,af@ aad SM.S t&t messagiag SBf"¼ee is pt=e•'ieeEl oy the Sf18B5er ii:ee ef 
€h3fge, 

The medical method of pregnancy termination and requirement for patient follow-up appointment is 
also documented in the MS-2 Step Product Infonnation. 

Presc.1iber Training 

To SUPJ>ort the education of Prescnbers, ~ e Sponsor provides accesG fi{ aeeeeEfl to Prescriber 
training through the provision of a comprehensive Medical Education Program, and ensures, to the 
extent practical, that the medical method of termination using the Mifepristone Linepharma and 
GyMiso® products (i.e. the MS-2 Step Medical Method) is used in Australia responsibly and 
appropriately. 
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The Medical Education Program is delivered online and is made freely available by the Sponsor to all 
prescribers. 

jPJ:esefi8e,s ~~E!ftfl:f; v.ifu tl!e g!lOBSef fet- tl!e et tee llf@ FefltHEed te ee1Hf1Me ate P.4edieBt 
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keown ey the par-tiepaat post eompletion of the modllle. 'The par-tiepaat seO£eS af8 lie moaitei;eEi. 
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- I prog,am and~ prescnoers 

V.3 Summary of 1isk minimization measures 

Safety conce1·n Phannacovigilance activities Risk minimisation measu1·es 

Important identified risk: 

Routine: Routine: 

- Routine pharmacovigilance Mentioned in the Product Information in 

- Special attention in PSURs 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Infotmation. 

Additional: 

Infection, toxic shock Black box warning on follow-up in MS-2 Step 

syudtome 
Product Information, and in the Mifepristone 
Consumer Medicine Infotmation and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up. 

Opli9nal fei19u- llfl liUI. IMt OH!G&a~@ 
eefflftlti:Meftt!eft: 

J 4 li9WF IUU:lii@ aft• EaH! i@l@JIIUJQI sM·iE@_ 

Physician education. 

Routine: Routine: 

Methodfailute -Routine phannacovigilauce Mentioned in the Product Information in 

- Special attention in PSURs PRECAUTIONS and ADVERSE EFFECTS. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Black box warning on follow-up in MS-2 Step 

Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Optional follow up SMS text message 
communication. 

24 hour nurse after care telephone service.  

Physician education. 

Potential risk:  

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion 
with severe bleeding 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service.  

Physician education. 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service.  

Physician education. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Potential risk:  

Potential interaction 
with CYP3A4 
inhibitors or inducers 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
INTERACTIONS WITH OTHER MEDICINES. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education.  

Potential interaction 
with products 
interacting with the 
glucocorticoid 
receptor 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PHARMACOLOGY and PRECAUTIONS. 

Additional: 

Physician education.  

Induced bronchial 
asthma 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
CONTRAINDICATIONS and PRECAUTIONS 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education.  

Effect in lactating 
women 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in Use 
during lactation. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Additional: 

Physician education. 

Potential risk:  

Effect in women with 
impaired liver 
function 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE and in INTERACTIONS WITH 
OTHER MEDICINES. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
impaired renal 
function 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
malnutrition 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Potential risk:  

Missed ectopic 
pregnancy 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE and in ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

24 hour nurse after care telephone service. 

Physician education. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Postnatal 
development delay 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

Routine: 

Mentioned in the Product Information in Use in 
pregnancy 

 

Potential for off-label 
use beyond the first 
trimester 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Potential safety risks 
in vulnerable groups 
including women in 
rural and remote areas 
of Australia, 
particularly the risk of 
being lost to follow-
up 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Missing information  

Inherited porphyria 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Not mentioned in Product Information and the 
Consumer Medicine Information as there is 
limited evidence of this being a safety concern 
with administration of mifepristone (6). 

 

Potential interaction 
with products 
interacting with the 
progesterone receptor 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 

 

 

Theoretical 
interaction with non-
steroidal anti-
inflammatory drugs 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 

 

Use in adolescents 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Product Information and Consumer Medicine 
Information mention that use is limited in this 
population. 

 

Pharmacological class effects 
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Safety concern Pbannacovigilance activities Risk minimisation measures 

Routine: Routine: 

• Routine phannacovigilance Mentioned in the Product Information in 

• Special attention in PSURs PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 

Risks related to the Medicine Information and the GyMiso® 

use of prostaglandin Consumer Medicine Information. 

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up. 

24 haur nurse after eilfe telephane sef\"iee. 

Physician education. 

PART VI: SUMMARY OF THE RISK MANAGEMENT PLAN 

Not applicable. 

PART VII: 

l.wm;l 

M'NEXES 
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• I prognm and canon or prescnoers 

Not applicable 
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Module 1.8.2 Risk Management Plan 

MS-2 Step 
Composite pack containing: 

MIFEPRISTONE LINEPHARMA 200 mg Tablet mifepristone 200 mg 
and  

GyMiso® misoprostol 200 µg tablets  

RMP version to be assessed as part of this application: 

RMP version number: 4.0 

Data lock point for this RMP: 31 May 2022 

Date of final sign off: 17 February 2023 

Rationale for submitting an updated RMP This RMP has been updated as follows: 
To remove the need for pharmacists to be registered 
to be able to dispense the product. 
To remove the requirement for recertification 
training. 
Updated summary concerns and additional risk 
minimisation activities. 
To remove the need for prescribers to complete 
mandatory training and receive certification to be 
able to prescribe the product.  
To remove the requirement for a Sponsor provided 
24 hours aftercare service 

Summary of significant changes in this RMP: Revised into current EU-RMP template 

Other RMP versions under evaluation: Version 4.0, 14 January 2023 

Details of the currently approved RMP:  

Version number: Version 3.0; Data lock point 28 April 2013 

Approved with procedure: Version 3.0 was submitted on 14 November 2014 
and provides documentation as agreed with the 
Office of Product Review and revised information, 
following the registration of MS-2 Step in May 2014.  
(Submission ID: PM-2013-01037-1-5) 

Date of approval: 28 May 2013 

QPPV name:   
Date:   17 February 2023 

QPPV signature: 

s22

s22
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PART I: PRODUCT(S) OVERVIEW 

Table 1 Part I.1 – Product(s) Overview 

Active substance(s)  

(INN or common name) 
MS-2 Step is a composite pack consisting of one pack of Mifepristone 
Linepharma (one mifepristone 200 mg tablet) and one pack of GyMiso® 
(four misoprostol 200 microgram tablets).  

Pharmacotherapeutic group(s) 
(ATC Code) 

Component: mifepristone  

G03XB51, mifepristone, combinations 

Component: misoprostol  

G02AD06, misoprostol  

Name of Sponsor MS Health Pty Ltd 

Medicinal products to which this 
RMP refers 

MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Invented name(s) in Australia MS-2 Step (containing Mifepristone Linepharma and GyMiso®) 

Brief description of the product 

 
Chemical class 

Component: Mifepristone Linepharma 

Mifepristone is a synthetic competitive progesterone receptor and cortisol 
receptor antagonist 

Component: GyMiso® 

Misoprostol is a synthetic analogue of prostaglandin E1. 

Summary of mode of action 

Component: Mifepristone Linepharma.   

Mifepristone acts via high-affinity reversible binding to the human 
progesterone and cortisol receptors.  

Component: GyMiso® 

At the recommended dosages, misoprostol induces contractions of the 
smooth muscle fibers in the myometrium and relaxation of the uterine cervix.  
The uterotonic properties of misoprostol should facilitate cervical opening 
and evacuation of intrauterine debris.  

In the event of an early termination of pregnancy, the combination of 
GyMiso® used in a sequential regimen after mifepristone leads to an increase 
in the success rate and accelerates the expulsion of the conceptus. 

Important information about its composition  

N/A 

Hyperlink to the Product 
Information 

Module 1.3.1 
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Indication(s) in AU 

 
MS-2 Step is indicated in females of childbearing age for the medical 
termination of an intrauterine pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days 
gestation) be confirmed by ultrasound.  In the event that an ultrasound is not 
possible, extra caution should be exercised.   

Ultrasound is also useful to exclude ectopic pregnancy  

Dosage in AU 

 
Mifepristone Linepharma:  200 mg of mifepristone (1 tablet containing 
200 mg) orally, followed 36 to 48 hours later by the administration of 
GyMiso®. 

GyMiso®: 800 micrograms of misoprostol (4 tablets, each tablet containing 
200 micrograms) buccally, i.e: kept between the cheek and the gum for 30 
minutes before any fragments being swallowed with water.     

Pharmaceutical form(s) and 
strengths 

 

Component: Mifepristone Linepharma  

Tablet 

Mifepristone 200 mg  

Component: GyMiso® 

Tablet 

Misoprostol 200 micrograms 

Is/will the product be subject to 
additional monitoring in AU?       

No 

 

PART II: SAFETY SPECIFICATION 

SI – EPIDEMIOLOGY OF THE INDICATION AND TARGET POPULATION 

Indication 

MS-2 Step is indicated in females of childbearing age for the medical termination of an intrauterine 
pregnancy, up to 63 days of gestation. 

It is recommended that the duration of pregnancy (i.e., up to 63 days gestation) be confirmed by 
ultrasound.  In the event that an ultrasound is not possible, extra caution should be exercised.   

Ultrasound is also useful to exclude ectopic pregnancy. 

Incidence: 

Data from a number of Australian states on pregnancy termination rates applied to the Australian 
female population aged 15 to 44 years as at June 2009 indicates that between approximately 82,000 
to 95,000 surgical terminations may occur in Australia each year. (1,2)  Assuming that 30 percent of 
terminations of pregnancies are eligible for the medical method with mifepristone followed by 
misoprostol, then approximately 24,600 to 28,500 terminations could be performed with the medical 
method each year.  
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To this figure should be added the number of cases in which mifepristone will have been used for 
cervical priming prior to D & C for second trimester termination.  The incidence of second term 
pregnancy termination is very low (approximately 8 / 1,000 births (3), thus may involve 2,000 cases 
per annum in Australia.  

Prevalence: 

Not applicable – refer to Incidence. 

Demographic profile of target population: 

Women of reproductive age, no specific profile. 

The main treatment options: 

In general, where pregnancy termination is legal (as is the case in most EU countries), D&C or vacuum 
aspiration, which are the standard surgical procedures for first trimester pregnancy termination are 
very safe: in a study of more than 14,000 subjects (4), the following complications were reported after 
suction curettage (SC): 

 
As shown in the table, retention of foetoplacental material and excessive bleeding are the most 
frequent, albeit rare, complications.  Death appears exceptional in this indication and is related to 
general anaesthesia whenever used. 

Natural history of the indicated condition in the untreated population, including mortality and 
morbidity: 

Not applicable. 

Important co-morbidities: 

No significant co-morbid conditions have been identified in the target population of women of 
reproductive age. 

Document 12

Complication 
SC only, SC with 

n (%) dilatation, n (o/o) 

Retention of 228 (2.7) 129 (2) 
fetoplacental material 

Excessive bleeding 168 (2) 128 (2) 
Infection 81 (< 1) 60 (< 1) 
Perforation None 7 (0.05) 
Persistant fever None None 

Unintended major surgery None None 
Hemorrhage requiri ng None None 

transfusion 
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Potential health risk: 

A review of the safety of mifepristone from first trimester termination of pregnancy in the USA (5) 
reported an overall complication rate of 2.2 per 1000, with infection (0.2 per 1000), bleeding 
requiring transfusion (0.5 per 1000) and deaths 1.1 per 100,000. 

Improper use of medical termination of pregnancy could lead to potential health risk linked to 
excessive bleeding, incomplete foetal expulsion and infection. Such risk can be minimized by ensuring 
medical practitioners have access to education and training resources.  

Since the use of mifepristone and misoprostol cannot terminate a pregnancy in 100% of the cases, 
the background incidence of congenital anomalies is presented below.  

Table 2 Epidemiology of congenital anomaly 

Identified or potential risk Congenital anomaly 

Incidence of condition Congenital anomalies are reported in some 2.2% of live births, with the 
most common anomalies being cardiac malformations (68/10,000 
births), orofacial clefts (16/10,000 births) and genital malformations 
(16/10,000 births) (EUROCAT Central Registry, Report 2004-2005). 

Prevalence of condition Not applicable. 

Mortality of condition Not applicable. 

Risk factors Some congenital anomalies can be attributed to a mother’s genetic 
predisposition.  Other risk factors include age (over 35), use of certain 
drugs and alcohol, and smoking during pregnancy.  

SII – NON-CLINICAL PART OF THE SAFETY SPECIFICATION 

Key safety findings from non-clinical studies and relevance to human usage: 

Table 3 Safety concerns and relevance to human usage 

Mifepristone  

Safety concern Relevance to human usage 

Pharmacology: 

Antiprogesterone activity   

Mifepristone prevented pregnancy maintenance in rats, 
rabbits, guinea pigs and monkeys as a consequence of its 
anti-progesterone activity. 

Anticortisol activity 

Mifepristone exerts anticortisol activity (due to receptor 
antagonism) in a variety of in vitro and in vivo models. 
Studies in humans have confirmed the existence of 
anticortisol activity. However, such activity can be 
demonstrated after repeated use at daily doses of 200 mg or 

 

 
 
These actions justify the clinical use of 
mifepristone in humans (pregnancy 
termination). 
 
 
None given the duration (single-dose 
administration) of treatment, given the 
reversibility of cortisol blockade. 
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Mifepristone  

Safety concern Relevance to human usage 

more, and can be reversed (1 mg dexamethasone reverses 
the cortisol blockade induced by 400 mg mifepristone). In 
addition, cortisol blockage results in an increase in ACTH 
and cortisol blood levels which in turn overcome the cortisol 
receptor blockade induced by mifepristone. 

Antiandrogenic, estrogenic and antiestrogenic, 
mineralocorticoid and antimineralocorticoid activities. 

At repeated doses, mifepristone exhibits partial androgen 
antagonism in animal models. It exhibits little estrogen 
estrogenic or anti-estrogenic activity in spayed and 
immature animals but caused an increase in ovarian weight 
and prolonged estrus in mature animals and displays no 
antimineralocorticoid activity against aldosterone nor any 
mineralocorticoid activity (see section 2.4.3 of dossier). 

 

 

 

 

 

 

 

None (single-dose administration) 

Safety pharmacology: 

Mifepristone was evaluated in a variety of standard 
pharmacological tests (see section 2.4.3.3 of dossier). 

CNS activity - Only effect noted was a potentiation of the 
hexobarbital sleeping time in rodents with oral doses of 10-
100 mg/kg.  

Autonomous nervous system activity 

 In vitro, mifepristone antagonized acetylcholine, histamine 
and serotonin in the isolated guinea pig ileum at a 
concentration of 10-4M.  

Cardiovascular/respiratory activity 

No effects were seen at doses up to 10 mg/kg.  

Gastrointestinal activity  

No effects at doses up to 100 mg/kg.  

Genitourinary activity  

Mifepristone decreased sodium excretion at doses of 10-100 
mg/kg, potassium at 30-100 mg/kg and the 
sodium/potassium ratio. Urine volume was increased at the 
100 mg/kg dose.  

Endocrine activity  

In fasted rats, mifepristone produced a slight hypoglycemic 
effect at doses of 30-100 mg/kg.  

Analgesic / anti-inflammatory activity  

No effects at doses up to 100 mg/kg. 

Haematological activity 

 

 

 

 

 

 

 

 

 

There is no finding which would be relevant 
when used as a single administration with a 
dose of 200 mg. 
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Mifepristone  

Safety concern Relevance to human usage 

No significant effects. 

Pharmacokinetic interactions: 

Using in vitro studies, mmifepristone has been shown to be a 
potent mechanism-based inactivator of human CYP-3A4 
(see section 2.4.4.4 of dossier). 

The clinical significance of the inactivation of 
CYP-3A4 by mifepristone is that it would be 
expected to increase the bioavailability of 
several clinically used drugs metabolized by 
CYP-3A4 such as cyclosporine A, tacrolimus 
and dihydropyridines. 

Repeated dose toxicity studies:  

(See section 2.4.5.2 of dossier) 

Pituitary, adrenals, mammary, ovary, uterus, vagina, 
fallopian tubes:  

The toxicological profile emerging from these studies 
appears to be a consequence of the anti-progesterone and 
anti-glucocorticoid properties of mifepristone. 

Liver and kidney: 

Increase weight associated with hepatocyte hypertrophy in 
rats and in monkeys.  

Thyroid:  

In a chronic toxicity study, a thyroid follicular adenoma was 
seen in one high-dose female rat.  

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 200 mg 
dose of mifepristone. 

 

This effect was observed after repeated daily 
dosing. It is unlikely to be of consequence in 
women after a single 200 mg dose of 
mifepristone. 

Reproductive and developmental toxicity: 

Fertility: 

Mifepristone was administered orally to groups of 12 female 
Sprague-Dawley rats for 3 weeks at doses of 0, 0.3 or 1.0 
mg/kg/day. After the end of treatment rats were observed for 
5 weeks after which they were mated with untreated males. 
Cycles were monitored by daily vaginal smears. 

Results: The oestrous cycle was disrupted at both doses 
within 10 days of treatment. Withdrawal of treatment 
resulted in gradual dose-dependent restoration of the cycle 
over 2 - 3 weeks. Reproductive endpoints of mating, 
gestation, parturition, litter size, morphology of offspring, 
bodyweight change and survival were not affected by drug 
treatment. 

Embryofoetal development: 

Mouse 

 

 

 

These findings suggest that if a woman is 
exposed to a 200 mg dose of mifepristone early 
during her pregnancy, no deleterious effects on 
foetal development are necessarily expected if 
pregnancy is maintained.  Reproductive 
function should not be altered. 
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Mifepristone  

Safety concern Relevance to human usage 

Groups of 25 Swiss CD 1 mice were gavaged with vehicle, 
0.5, 1 or 2 mg/kg/day mifepristone from day 6 to 17 of 
gestation. 

Clinical signs:  None 

Body weight: Almost complete suppression of body weight 
gain in the 2 mg/kg/day group. Moderate suppression in the 
1 mg/kg/day group. Final body weights (day 18) were 
Controls - 62.8; Low-dose - 58.9; medium-dose - 48.0; high-
dose - 34.8 grams. 

There was a marked dose-related increase in fetal loss. The 
mean rate was 21% in low-dose; 60% in medium-dose and 
100% in high-dose. 

Foetal weights were normal in the survivors. 

Foetal examination: There were no treatment related 
increases in foetal anomalies or malformations. 

Rat 

Groups of 25 pregnant Sprague-Dawley rats were gavaged 
with vehicle, 0.25, 0.50 or 1.0 mg/kg/day mifepristone from 
day 6 to day 17 of gestation. 

Clinical signs: None 

Body weight: weight gain was comparable between groups 
except for the high-dose group where there was a retardation 
at the end of treatment. 

Six high-dose rats had no living foetuses at autopsy. The 
post-implantation loss was 34% compared to 5.7% in 
controls (statistically significant). 

Foetal weights were equal between groups and the sex ratio 
was the same. 

Foetal examination: There were no treatment related 
differences in foetal anomalies or malformations. 

Rabbit 

Groups of 15-20 HY rabbits were gavaged with vehicle, 
0.25, 0.5,1, 2, or 4 mg/kg/day mifepristone from day 6 to 18 
of gestation. The two highest doses increased foetal loss 
(31% and 67% cf. 6% for controls) and increased the 
incidence of incomplete ossification of the cranium, sternum 
and paws, without affecting maternal body weight or 
producing clinical signs. 

In a published study in rabbits, treatment with mifepristone 
on 0.5 or 1 mg/day s.c. for 1-5 days starting on day 11 of 
gestation was associated with foetal malformations (failure 

 

 

 

 

These data suggest some potential for adverse 
effects on foetal development, including 
teratogenicity, with exposure to mifepristone 
where pregnancy is maintained. The 
abnormalities observed in animals most likely 
occurred as a consequence of the 
mifepristone’s effect on the uterus rather than 
any direct effect of the drug on the foetus.  

These results indicate that in case a woman 
carries her pregnancy to term despite exposure 
to mifepristone during pregnancy, there is some 
potential for postnatal development to be 
delayed. 
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Mifepristone  

Safety concern Relevance to human usage 

of the cranium to close and haemorrhagic destruction of the 
upper part of the head and brain, no spinal column, no 
closure of eyelids) considered to be treatment-related.  

Monkey 

A case of holoprosencephaly in a fetus of a cynomolgus 
monkey that had been treated with mifepristone at 2.5 
mg/kg/day i.m. from day 15 to 18 of gestation is reported in 
the literature. This was considered most likely to have 
occurred secondary to disturbed development of the 
gestational sac and placenta due to an incomplete abortion, 
reducing blood supply to the conceptus. 

Pre-/post natal development: 

Groups of 20-25 Sprague-Dawley rats were gavaged with 
vehicle or 0.25, 0.5 or 1 mg/kg/day mifepristone from day 
15 of gestation to the end of the lactation period (postnatal 
day 21). Increase morality at birth (not statistically 
significant) and delayed development of the righting reflex 
and slight inhibition of locomotor development were 
observed at the high-dose level. Other developmental 
parameters and the reproductive performance of the 
offspring were unaffected. 

Male and female Sprague-Dawley pups from 15 litters were 
injected s.c. 1 day after birth with vehicle, 1, 10 or 100 
mg/kg mifepristone. On day 4, the number of offspring in 
each litter was reduced to 8 (4 of each sex) using a random 
distribution table. The general condition and growth of the 
offspring was not affected by treatment. Descent of testes 
was normal but there was a slight delay in vaginal opening 
in the high-dose females (not significant). At the age of 11 
or 15 weeks, histopathology revealed no effects on the testes 
and activity of the seminiferous tubules. Reproductive 
function, assessed by mating rate and fertilizing capacity, 
was not affected by treatment. Disruption of normal sexual 
development in neonatal Wistar rats given 1 mg 
mifepristone s.c. every second day from postnatal day 1 or 4 
for 14 days is reported in the literature. 

 

Misoprostol  

Safety concern Relevance to human usage 

Misoprostol, 15-deoxy-16-hydroxy-16-methyl-PGE1, is a 
synthetic analogue of PGE1. 
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Misoprostol  

Safety concern Relevance to human usage 

Prostaglandins contract or relax many smooth muscles. 
Strips of non-pregnant human uterus are relaxed by PGEs; 
strips from pregnant women are contracted by low 
concentrations of PGE2 and relaxed by high concentrations. 

Intraperitoneal and oral administration of misoprostol 
induced diarrhoea in mice and rats, respectively, with ED50 
values in the rat after oral administration being in the range 
366-1305 µg/kg, depending on when in the 8-hour 
observation period following dosing the effect was 
measured. Oral administration of 30 µg/kg of misoprostol to 
conscious dogs did not affect blood pressure, heart rate or 
the ECG. Misoprostol inhibited histamine-induced 
bronchoconstriction in the anaesthetized guinea-pig after 
intravenous administration of 10-1000 µg/kg, the effect 
depending on the intensity of the histamine challenge; 
effects against a PGF2α challenge were more variable. 

 
 
These actions justify the clinical use of 
misoprostol in humans (pregnancy 
termination). 
 

 

 

 

 

 

None (single-dose administration) 

Toxicological information 

Single dose toxicity 

Oral LD50 values in mice and rats were 27-138 and 81-100 
mg/kg, respectively, with corresponding values after 
intraperitoneal dosing of 70-160 and 40-62 mg/kg. In an 
ascending dose study in dogs, no deaths were observed at 10 
mg/kg, the maximum dose administered. 

The most prominent clinical signs were diarrhea and reduced 
motor activity in rodents and, in dogs, emesis, tremors, 
mydriasis and diarrhea. Most deaths occurred within 24 
hours of dosing and surviving animals appeared normal 
within 3-4 days.  

Repeat dose toxicity 

The rat and dog were selected as the species for the repeated 
dose toxicity studies. 

Rats 

Studies in the rat were of 5, 13 and 52 weeks duration; the 
52 week study incorporated a 13 week recovery period. 
Administration 0, 160, 320, 1200, 1600, 8000 and 
9000 µg/kg/day. 

The major clinical signs were diarrhoea, salivation, vaginal 
dilation and discharge, decreased body weight (mainly 
males) and increased food consumption. There was no effect 
on rectal temperature in the 5 week. In the 52 week study, no 
abnormal clinical signs were observed at 160 µg/kg/day and 
all signs at the higher doses of 1200 and 9000 µg/kg/day 
were absent by the end of the 13 week recovery period. 

 

 

 

 

 

 

 

The effects observed in the toxicity studies 
were seen after repeated daily dosing. They 
appeared unspecific and are unlikely to be of 
consequence in women after a single 800 µg 
dose of misoprostol. 
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Misoprostol  

Safety concern Relevance to human usage 

There were no deaths that were attributable to treatment.  
Principal clinical biochemistry changes were decreases in 
serum total protein and increases in serum iron, with any 
changes in other parameters remaining within normal limits 
and considered incidental. The decrease in protein levels 
may be a consequence of poor absorption of nutrients 
resulting from diarrhoea. Serum iron was significantly 
increased at 9000 µg/kg/day in the 52 week study and at 
1600 and 8000 µg/kg/day in the 5 week study. Any changes 
in laboratory parameters seen at the end of the 52 week 
study were absent after the 13 week recovery period. 

Dogs 

Studies in the dog were of 5, 13 and 52 weeks duration. 
Doses for the 52 week study were 0, 30, 100 and 
300 µg/kg/day. These studies included recovery periods of 4 
and 13 weeks. 

The most important clinical signs in these studies were 
emesis, diarrhoea, soft and/or mucoid stools and increased 
rectal temperature; these were dose related and either 
decreased or were absent by the end of the 4 and 13 week 
recovery periods. There were two deaths in the 52 week 
study, both in animals receiving 300 µg/kg/day. Changes in 
clinical biochemistry parameters were incidental or within 
normal limits, with the exception of serum chloride, which 
increased slightly in the 52 week study; there were no 
abnormal clinical laboratory findings at the end of the 
recovery periods.  

Genotoxicity 

Misoprostol was negative in five in vitro tests of genotoxic 
potential – the Ames test in five strains of Salmonella 
typhimurium, the mouse lymphoma TK+/- assay, mitotic 
gene conversion in Saccharomyces cerevisiae, a sister 
chromatid exchange assay in CHO cells and a C3H/10T 1/2 
cell transformation assay.  The first four of these were 
performed in the absence and presence of metabolic 
activation.  In addition to these tests, an abstract (6) cites a 
negative result in an in vivo mouse micronucleus test. 

None 
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Misoprostol  

Safety concern Relevance to human usage 

Carcinogenicity 

The potential carcinogenicity of misoprostol has been 
evaluated in both mice and rats. The study in mice was of 21 
months duration and administered doses of 0, 160, 1600 and 
16000 µg/kg/day by gavage. In the rat study, doses of 0, 24, 
240 and 2400 µg/kg/day were administered for 24 months 
by gavage. There was no indication of a carcinogenic effect 
in either species. In both species, there were statistically 
significant increases in epithelial hyperplasia and 
hyperkeratosis of the gastric mucosa; these were non-
neoplastic and expected as a consequence of the 
pharmacological activity of misoprostol. This was also 
observed in the 52-week study in rats where it was seen to 
be reversible on stopping treatment. In addition, 
hyperostosis of the marrow cavity of sternebrae and femurs 
was observed in mice. This has also been reported for PGE2 
in rats, dogs and children.  However, this was not seen in the 
24-month carcinogenicity study in rats with misoprostol, nor 
in the 52-week repeated dose toxicity study in dogs. It thus 
appears to be a phenomenon restricted to mice for 
misoprostol.   

 

 

 

 

 

 

Given the short duration of administration to 
women covered by the current application, its 
relevance to the intended use of misoprostol is 
doubtful. 

 

 

 

 

Reproductive and developmental toxicity: 

Two fertility studies were performed in the rat. One was 
with doses of 0, 100, 1000 and 10000 µg/kg/day; males were 
treated from day 71 premating until mating and females 
from 15 days premating to parturition. The other used doses 
of 0, 100, 400 and 1600 µg/kg/day; males were treated from 
day 70 premating and females from 14 days premating to 
day 7 of gestation. The number of implantations was 
decreased at 1600 and 10000 µg/kg/day and an increase in 
resorptions occurred at 1000 and 10000 µg/kg/day in one 
study, but not at 1600 µg/kg/day in the other; resorptions 
were not increased in the rat teratology study at doses up to 
10000 µg/kg/day. As a consequence of these events, there 
were a decreased number of live foetuses or pups at 10000 
µg/kg/day and a decreased number of foetuses at 1600 
µg/kg/day. Foetal and pup survival and development were 
not affected. 

Two teratology studies were performed in rats using the 
same doses as the fertility studies with dosing on days 6 to 
15 or 7 to 17 of gestation; there was no evidence of 
embryotoxicity, foetotoxicity or teratogenicity. Two rabbit 
studies, at doses of 0, 100, 300 and 1000 µg/kg/day on days 
6 to 18 of gestation also showed no evidence of foetotoxicity 
or teratogenicity, although there was an increased number of 
resorptions at 1000 µg/kg/day in one study. 

 

On the basis of the studies summarized in this 
application, there would not seem to be cause 
for concern with respect to possible effect on 
the foetus of misoprostol in circumstances 
where termination of pregnancy in association 
with mifepristone was not successful and the 
pregnancy was allowed to continue. However, 
misoprostol, through its smooth muscle 
contracting activity, could have effects on the 
developing foetus and there are several reports 
in the literature on the occurrence of congenital 
defects in children born to mothers who had 
taken misoprostol to terminate pregnancy; this 
off-label use of misoprostol appears to have 
been a particular problem in Brazil, from where 
considerable evidence has accumulated on its 
possible teratogenic activity in humans (7,8). 
Data would suggest a link between misoprostol 
and congenital malformations, based on a 
retrospective analysis of cases, and a 
prospective study based on Brazilian data 
suggested that misoprostol may increase the 
incidence of congenital anomalies, but that the 
magnitude of the increased risk is low (9). 
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Misoprostol  

Safety concern Relevance to human usage 

A rat pre/postnatal study used doses of 100, 1000 and 10000 
µg/kg/day administered from day 15 of gestation to day 20 
postpartum. Pup survival was unaffected, though a decrease 
in pup weight gain was apparent at 10000 µg/kg/day. 

The studies summarised above showed effects of 
misoprostol in decreasing implantations and increasing 
resorptions in rats and rabbits, but did not show any 
indication of a teratogenic effect. Moreover, the doses at 
which effects on implantations and resorptions were 
observed were 1000 µg/kg/day and above, levels 75 times 
higher than the 800 µg dose recommended in this 
application for use in the termination of pregnancy. 

In a more targeted embryotoxicity / teratogenicity study in 
the mouse, pregnant Han:NMRI mice were treated with 
single doses of 20 or 30 mg/kg of misoprostol on day 10 of 
pregnancy. A slight and reversible decrease in maternal 
weight gain was seen at both doses. Whereas there was no 
evidence of embryotoxicity at the 20 mg/kg dose, 
resorptions were increased at 30 mg/kg and an increased 
occurrence of cleft palate as well as other skeletal 
abnormalities was observed in surviving foetuses at this dose 
level.  Embryotoxic effects of other prostaglandins have 
been reported, including PGE2 and PGF2α and rioprostil, a 
synthetic PGE1 analogue; these effects were attributed, at 
least in part, to the disturbances in blood supply to the foetus 
caused by these potent agents.  Misoprostol will also reduce 
uterine blood flow and this could be the cause of the 
apparent malformations described in humans, although 
humans seem much more sensitive to misoprostol than mice, 
rats or rabbits. 

SIII – CLINICAL TRIAL EXPOSURE 

Clinical efficacy of early medical abortion is defined as complete abortion without surgical 
intervention, regardless of the reason for the intervention, which may include continuing 
pregnancy, missed or incomplete abortion, prolonged or heavy vaginal bleeding or a woman’s 
request.  

The clinical trial exposure to MS-2 Step includes the following studies. 

An open-label single-group prospective trial (Study 1.1.4) performed in Mexico by Gynuity 
Healthcare, USA, involving 971 women available for efficacy treated with 200 mg mifepristone 
followed by 800 micrograms misoprostol administered buccally indicated that efficacy was 98.0, 
96.8 and 95.9% for women with gestational age 49 days and below, 50-56 days and 57-63 days, 
respectively. In these 3 gestational age groups, the rate of surgical evacuation was 2.0, 3.2 and 
4.1% respectively. In this study 25 women received a second dose of misoprostol, in each case, 
a dose of 800 micrograms by the buccal route. Of those 25, 20 had a successful outcome with 
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medication alone, 4 had a surgical intervention and 1 woman did not return for follow up. In this 
study, bleeding occurred in all women independent of outcome, and was judged as more than 
expected in 27.1% of the women.  

In an observational cohort study of 15 008 women attending one of 16 Marie Stopes International 
clinics in Australia for MTOP (gestational age ≤ 63 days) between 1 March 2013 and 30 
September 2015, patients were administered 200 mg mifepristone orally in-clinic, followed 24-
48 hours later by 800 micrograms of misoprostol buccally, self-administered at home. Method 
success was defined as complete abortion not requiring surgical intervention. Follow up 
information was available for 13,078 (87.2%) of the total cohort. Medical abortion was 
successful in 95.16% (12,445/13,078) of women with follow-up. Higher patient and gestational 
ages were associated (P < 0.001) with a slight increase in method failure. There were 674 serious 
adverse events (5.15%), mainly due to method failure. Infection (15; 0.11%) and haemorrhage 
(17; 0.13%) were rare. One death was recorded (<0.01%); however, an association between EMA 
and cause of death, necrotising pneumonia, was not established (26) 

Studies published in the literature have reported mifepristone and oral or buccal misoprostol 
regimens. In one study of 966 patients(10) with pregnancies up to gestational age of 63 days, 
randomised to 200 mg mifepristone followed 24-36 hours later by 800 micrograms of misoprostol 
orally or buccally, reported efficacy rates were 91.3% for the oral and 96.2% for the buccal group 
(RR 0.95, 95% CI 0.92-0.98, p=0.003).  

Studies published on the combination of mifepristone 200 mg and misoprostol 800 micrograms 
buccally, and reporting outcomes by gestational age, encompass 399 women with gestational 
ages 50 – 56 days and 344 women with gestational ages 57 – 63 days (10–16). Efficacy ranged 
from 86.5 to 98.5% in women with gestational age 50 – 56 days and from 93.0 to 100% in those 
with gestational age 57 – 63 days. In these studies, the rate of ongoing pregnancies ranged from 
0 to 7.1% in women with gestational age 50 – 56 days and from 0 to 2.3% in those with 
gestational age 57 – 63 days.  

Literature data provides information on the bleeding and expulsion pattern after termination of 
pregnancy with mifepristone and misoprostol: approximately half of women start to bleed before 
prostaglandin administration. Median bleeding time is 10 to 16 days. Bleeding is judged more or 
much more abundant than usual menses for 2 to 3 days after prostaglandin. In studies where it 
was measured, there was a slight but significant decrease in haemoglobin level after compared 
to baseline. In one study blood loss was quantified: the median blood loss was 83 mL and 5.4% 
of women had a blood loss above 200 mL. Expulsion usually takes place within 3 hours after 
misoprostol in approximately half of the women, and within 4 hours after misoprostol in 
approximately 50 to 90% of women. 

SIV – POPULATIONS NOT STUDIED IN CLINICAL TRIALS 

Under the Authorised Prescribers Program in Australia in 2012, there were 7,166 medical 
terminations.  Efficacy was 97.4% for women with gestational age <49 days, and 95.2% for 
women with gestational age of 49-63 days. The rate of incomplete termination requiring 
aspiration was: <49 days: 2.3%; 49-63 days: 4.8%. The rate of ongoing pregnancies was: <49 
days: 0.3%; 49-63 days: 0.6%. Bleeding was considered as an adverse event in 0.24% of women, 
independent of pregnancy age. 

SIV.1 Exclusion criteria in pivotal clinical studies within the development program 

Not applicable. 
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SIV.2 Limitation to detect adverse reactions in clinical trial development programs 

Not applicable. 

SIV.3 Limitations in respect to populations typically under-represented in clinical trial 
development programs 

MS-2 Step is for use in women of childbearing age.   

There is limited data available for use of MS-2 Step in women under 18 years of age.  There is 
no relevant use of MS-2 Step in the prepubertal paediatric population in the indication. 
Administration to adolescents less than 18 years of age should be undertaken with caution.  

SV – POST-AUTHORISATION EXPERIENCE  

SV.1 Post-authorisation exposure 

Seventy nine thousand four hundred and three (79, 403) women have been exposed to 
Mifepristone Linepharma 200 mg tablet (Sweden, Norway, Finland, Kenya, United-Kingdom, 
Denmark and Australia). 

For GyMiso®, since launch in 2004, one hundred and eighty seven thousand three hundred and 
thirty three (187,333) women have been exposed to GyMiso® (as per the most recent PSURs).  

SV.1.1 Method used to calculate exposure 

Not applicable. 

SV.1.2 Exposure 

Literature surveys indicate that in Western countries approximately 2 million women have been 
exposed to mifepristone and misoprostol for termination of pregnancy since its first approval in France 
in 1989.  In China, exposure to mifepristone is estimated at 13 to 39 million women (Professor Linan 
Cheng, Shanghai Institute of Planning Parenthood Research, personal communication). 

SVI – ADDITIONAL EU REQUIREMENTS FOR THE SAFETY SPECIFICATION 

Potential for improper use 

The MS-2 Step product is presented as a composite pack in a carton containing two cartons, each of 
which is different in appearance (as described below).  The generic names of the two component 
medicines, i.e. mifepristone and misoprostol, appear beneath the name MS-2 Step on the composite 
pack carton.  

The two component products contain different amounts of their respective medicines.   The labelling 
on the component products clearly identifies the right order for taking the two products. 

An instruction insert is placed in each MS-2 Step product carton to explain the right order for intake 
of the two products, the recommended time period between intake of the two products, and the 
importance of a follow-up appointment 14-21 days following the administration of Mifepristone 
Linepharma to confirm successful termination of pregnancy.   

The correct way to take the two products is also described in the respective Consumer Medicine 
Information sheets that are placed inside each component product carton.   

These component products are distinguished from each other in the following ways: 
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• The Mifepristone Linepharma 200 mg Tablet carton has a green colour on it, and it contains 
only one mifepristone tablet 

• The GyMiso® carton has a purple colour on it, and it contains 4 misoprostol tablets 

• Mifepristone Linepharma packaging includes the statement Step 1, take this tablet first. 

• GyMiso packaging includes the statement Step 2 take these 36 to 48 hrs after Mifepristone 
Linepharma 

Potential for misuse for illegal purpose  

Mifepristone Linepharma and GyMiso® are components of MS-2 Step available by prescription only 
from medical practitioners hereafter referred to as prescribers.  The distribution of MS-2 Step and 
Mifepristone Linepharma (monopack) in Australia occurs using the secure distribution channels for 
prescription medicines that operate in this country.  There is therefore very low potential for misuse.  

Potential for off label use in adults  

In some other countries, mifepristone is approved for softening and dilatation of the cervix prior to 
surgical termination of pregnancy during the first trimester and labour induction in foetal death in 
utero.  Similarly, misoprostol is approved in other territories for cervical preparation before surgical 
abortion during first trimester, labour induction and treatment and prevention of post-partum 
haemorrhage. 

To date, since Marketing Authorisation has been granted for both products, off label use of 
Mifepristone Linepharma and GyMiso has been continuously evaluated: there has been no concern 
regarding off label use of these drugs. 

Use of oral misoprostol beyond 49 days of gestation is associated with lower efficacy, and the 
acceptable regimen for dosing of GyMiso® by the buccal route only is stated in the MS-2 Step Product 
Information, in the Consumer Medicine Information Instruction Insert in the MS-2 Step carton, as well 
as in the Consumer Medicine Information for each component product.   

Uterine hyperstimulation and rupture have been reported beyond the first trimester when much lower 
dosage of misoprostol may be required. 

Potential for off label use in children  

Mifepristone Linepharma 200 mg Tablet and GyMiso® are recommended for use in females of 
childbearing age.  There are limited data available in women below the age of 18 years.  It is possible 
that the treating medical practitioner will use their discretion and may use the medical method of 
termination in child-bearing adolescents aged over 12 years of age.  It would be expected that the 
medical practitioner would seek informed consent from a legal guardian before use of the medical 
method as per use of any method for termination of pregnancy.  The sponsor is not aware of any 
available evidence at present that risks might arise from such off-label use beyond the risks 
documented herein. 

The Sponsor has completed a report on use of mifepristone and misoprostol for termination of early 
pregnancy under the Authorised Prescriber program for the period September 1, 2009 to the end of 
August 2011.  During this time 13,345 clients were treated and of that number 939 were aged between 
14 and 19 years.  No risks have been identified in that study specific to that patient group.(10)  
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Potential for overdose  

The EU SPC for Mifegyne® and the current Mifepristone Linepharma Australian Product Information 
indicate that no overdose has been reported. 

In the event of massive ingestion signs of adrenal failure might occur.  Signs of acute intoxication may 
require specialist treatment including the administration of dexamethasone. 

As a component of MS-2 Step, Mifepristone Linepharma 200 mg Tablet is only available by 
prescription as a single pack containing only one tablet.  It is distributed in Australia using the secure 
distribution channels for prescription medicines.  Therefore, it would be unlikely for a person in the 
community to access large volumes of this product to enable an overdose to occur. 

The Australian MIMS for Cytotec®(11) and the current GyMiso® Australian Product Information 
indicate that the toxic dose of misoprostol in humans has not been determined.  Cumulative total daily 
doses of 1600 micrograms have been tolerated, with only symptoms of gastrointestinal discomfort 
reported. 

Clinical signs that may indicate an overdose are sedation, tremor, convulsions, dyspnoea, abdominal 
pain, diarrhoea, fever, palpitations, hypotension or bradycardia.  Hypertension and tachycardia have 
also been reported following overdoses.  Overdose in pregnancy has resulted in uterine contractions 
with foetal death.  

There is no specific antidote.  Treatment should be symptomatic and supportive.   

As a component of MS-2 Step, GyMiso® will be available as a single pack containing four tablets.  
MS-2 Step will be prescribed by medical practitioners.  It is distributed in Australia using the secure 
distribution channels for prescription medicines.  Therefore it would be unlikely for a person in the 
community to access large volumes of this product to enable an overdose to occur. 

Potential for transmission infectious agents  

Mifepristone as a substance is devoid of any risk of transmission of infectious agents since none of 
the components are of biological origin.  There is no excipient of animal origin in Mifepristone 
Linepharma 200 mg Tablets. 

GyMiso® as a substance is devoid of any risk of transmission of infectious agents since none of the 
components are of biological origin.  There is no excipient of animal origin in GyMiso® tablets. 

Medical Education Program, Informed Consent, Compliance to the Method and Follow-up  

A number of education programs are available to support prescribers including from family planning 
organisations, RANZCOG, electronic therapeutic guidelines as well as the Sponsor’s MS Health 
Medical Education Program (an education program that has been developed and implemented in 
Australia by the Sponsor) as a resource for prescribers of MS-2 Step.  The Sponsor’s Medical 
Education Program includes modules with: 

• clinical data supporting the use of MS-2 Step in terminations up to 63 days of gestation, in 
line with the approved Product Information for MS-2 Step,  

• information on the listing of MS-2 Step on the Pharmaceutical Benefits Scheme. 

In addition to the Medical Education Program, the Sponsor makes available to prescribers an 
Information Sheet and Patient Agreement, the MS-2 Step Product Information and the Consumer 
Medicine Information documents for the MS-2 Step components. These documents all note the 
importance that patients are required to be informed about the administration of the medical method, 
compliance to the method, the importance of follow-up, side effects and associated risks.  It is 
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recommended that informed consent is obtained from the woman before use of the medical method as 
per use of any method for termination of pregnancy.  The Information Sheet and Patient Agreement, 
Product Information and Consumer Medicine Information note the need for the woman to remain in 
contact with the treating practitioner and or clinic and it is recommended that they do not travel during 
the episode of bleeding so that they can visit the clinic if necessary.   

Training of Medical Practitioners  

Medical education is offered by the Sponsor to treating practitioners.  

The Medical Education Program is delivered online and freely available to all treating.  

The Medical Education Program has been prepared to ensure, to the extent practical, that the medical 
method of termination using MS-2 Step is used in Australia responsibly and appropriately.  The plan 
has been designed to ensure that prescribers and patients have access to appropriate information 
regarding the safe and effective administration of the Medical Method. 
 
Elements of the Risk Management Program 

The elements of the Risk Management Program include: 

1. Education. Provision of information regarding the appropriate use of the Medical Method 
including follow up offered to all prescribers and to patients.  The education program 
includes information on first trimester termination of pregnancy and for use of 
mifepristone in terminations beyond the first trimester. 

2. Informed Consent. Provision of preprinted Information Sheet and Patient Agreement to 
healthcare professionals to ensure that information for patients is available to assist the 
provision of informed consent by patients.  Patient Information and Patient Consent forms 
are accessible to health care professionals as downloadable pdf files from the healthcare 
professional secure website: www.ms2step.com.au. 

3. Product labeling and packaging and Consumer Medicine Information,  which provides 
additional information to patients in an accessible and easy to understand format.   

4. The inclusion of the Black Box warning regarding follow-up, in the following documents, 
emphasises the need for special attention on the part of healthcare professionals: MS-2 
Step Product Information, MS-2 Step Consumer Medicine Information Instruction Insert, 
the Mifepristone Linepharma Consumer Medicine Information, and the GyMiso® 
Consumer Medicine Information,  

5. Monitoring. Periodic review of the pharmacovigilance database maintained by MS Health 
in Australia to ensure adverse event reporting is not trending. 

6. Adverse Event Monitoring in Australia and Ongoing Post Marketing Surveillance. The 
Sponsor holds a significant database from the use of mifepristone for termination of first 
trimester pregnancy under the Authorised Prescriber Program (APP) in the MSIA 
network. The training modules will continue to be reviewed and updated to reflect the 
results of other peer-reviewed published studies e.g. ANZJOG 2017; 57: 366-371 as well 
as other large studies/meta-analyses. 

Potential for medication errors 

The brand name for the composite pack is MS-2 Step.  The product is presented as a composite pack 
in a carton containing two cartons, each of which is different in appearance (as described below).  The 
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generic names of the two component medicines, i.e. mifepristone and misoprostol, appear beneath the 
name MS-2 Step on the composite pack carton.  

The component products contain different amounts of their respective medicines.  

The labelling on the component products clearly identifies the right order for intake of the two products 
on the front panel of the packaging for each individual product.  An instruction insert is placed in each 
MS-2 Step product carton to explain the right order for intake of the two products.  The correct way 
to take the two products is also described in the respective Consumer Medicines Information leaflets, 
which are placed inside each component product carton.   

These products are distinguished from each other in the following ways: 

• The Mifepristone Linepharma 200 mg Tablet carton has a green colour, and it contains only 
one mifepristone tablet 

• The GyMiso® carton has a purple colour, and it contains 4 misoprostol tablets 

• Mifepristone Linepharma packaging includes the statement Step 1, take this tablet first. 

• GyMiso packaging includes the statement Step 2, take these 36 to 48 hrs after Mifepristone 

Linepharma 

The brand name Mifepristone Linepharma 200 mg Tablet uses the INN mifepristone and this should 
minimise the risk of confusion. 

Mifepristone Linepharma 200 mg Tablet is available in a single strength as 200 mg tablets, each pack 
contains one tablet sufficient for one single treatment.  Each tablet is debossed on one side (with the 
letters “MF”) to avoid confusion with other tablets. 

The Consumer Medicine Information is included in each Mifepristone Linepharma component 
package and this document includes information on indication, contraindications, precautions and 
dosing recommendations. 

The brand GyMiso® refers only to misoprostol approved in combination with mifepristone in the MS-

2 Step composite pack, and this should minimise the risk of confusion. 

GyMiso® is available in a single strength as 200 microgram tablet, and each GyMiso® pack contains 
four tablets sufficient for one single treatment.  Each tablet is engraved on one side with “ML” and 
“200” on the other to avoid confusion with other tablets. 

The Consumer Medicine Information is included in each GyMiso® component pack and this 
document includes information on indication, contraindications, precautions and dosing 
recommendations. 
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SVIII – IDENTIFIED AND POTENTIAL RISKS 

SVII.1 Identification of safety concerns in the initial RMP submission 

Since this is not initial RMP submission, this section is not applicable. 

SVII.1.1 Risks not considered important for inclusion in the list of safety concerns in the 
RMP 

Not applicable. 

SVII.1.2 Risks considered important for inclusion in the list of safety concerns in the RMP 

Not applicable. 

SVII.2 New Safety concerns and reclassifications with a submission of an updated RMP 

Not applicable. 

SVII.3 Details of important identified risks, important potential risks, and missing information 

The description that follows provides details on the identified and potential risks that have been 
described for the product(s), based on the clinical trial data, literature and post-marketing 
experience data currently available for MS-2 Step. 
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SVII.3.1 Presentation of important identified risks and important potential risks 

Table 4 Important Identified Risks 

Identified risk “Incomplete abortion (method failure) with severe bleeding” 

MedDRA terms Induced abortion failed (PT) 

Vaginal bleeding (PT) 

Seriousness Yes.  Method failure occurs in 1.3 to 7.5% of cases. 

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases.  A transfusion is required in 0.1-0.2% of 
cases.(19) 

Method failure may occur with severe bleeding and it may occur without severe 
bleeding.  Severe bleeding may not be a symptom of method failure. As there is a 
risk of failure of the method follow up of women is mandatory to check that 
abortion is complete.   

Severity and nature of 
risk  

Vaginal bleeding is part of the method. Bleeding occurs in almost all cases and is 
not in any way proof of complete expulsion.  

Follow-up must take place within a period of 14 to 21 days after administration of 
mifepristone to verify by the appropriate means that expulsion has been completed 
and that vaginal bleeding has stopped. In case of persistent bleeding (even light) 
beyond follow up, its disappearance should be checked within a few days.  

If continuing pregnancy is suspected, a further ultrasound scan may be required to 
evaluate its viability.  

Persistence of vaginal bleeding at this point could signify incomplete abortion, or 
an unnoticed extra-uterine pregnancy, and appropriate treatment should be 
considered.  

Heavy bleeding occurs in about 5% of cases and may require haemostatic 
curettage in up to 1.4% of cases. 

In the event of continuing pregnancy diagnosed after follow up, termination by 
another method may be proposed to the woman. 

As there is a risk of failure, follow up of women is mandatory to check that 
abortion is complete. 

Frequency  Failure occurs in 1.3 to 7.5 % of cases. 

Background 
incidence/prevalence 

Early vacuum aspiration leads to up to 5% failure rate.(20) 

Risk group or risk 
factors  

None identified  

Potential mechanism Incomplete detachment of conceptus from uterine wall, insufficient uterine 
contractility. 

Document 12



MS-2 Step composite pack  
[MIFEPRISTONE LINEPHARMA 200 MG TABLET mifepristone 200 mg tablet/GyMiso® 
misoprostol 200 µm tablet blister] 
 
CTD Module 1, Section 1.8.2 
Risk Management Plan Version 4.0 

MS Health Confidential Page 25 of 45 

Identified risk “Incomplete abortion (method failure) with severe bleeding” 

Preventability Information about the potential occurrence of both method failure and severe 
bleeding respectively is in the Product Information and the Consumer Medicine 
Information.  Education to be offered to Medical Practitioners. 

Potential public health 
impact 

Yes, hence the need for educational resources to be available to practitioners and 
adequate information for women 

 

 

Identified risk “Infection, toxic shock syndrome” 

MedDRA terms Infection (PT), Toxic shock syndrome (PT) 

Seriousness Yes. Infection following termination occurs in less than 1% of cases regardless of 
the method. Infection in medical termination occurs in 0.3-0.9% of cases.(21) 
Fatal toxic shock syndrome is very rare. 

Severity and nature of 
risk  

Very rare cases of fatal toxic shock caused by Clostridium sordellii endometritis 
presenting without fever or other obvious symptoms of infection, have been 
reported after medical abortion with the use of 200 mg mifepristone following the 
non-approved vaginal administration of misoprostol tablets for oral use. In 
Australia a case of fatal probable toxic shock syndrome has been reported in a 
woman treated with mifepristone 200 mg followed by 800 mcg buccal 
misoprostol.  

Clinicians should be aware of this potentially fatal complication. 

Frequency  Infection following termination occurs in less than 5% of cases regardless of the 
method. 

Very rare cases of fatal toxic shock syndrome. 

Background 
incidence/prevalence 

Infection following termination occurs in less than 5% of cases regardless of the 
method. 

Risk group or risk 
factors  

May be associated with vaginal administration of misoprostol oral tablets. 

Potential mechanism Unknown 

Preventability Information about the potential occurrence of the event in Product Information 
(Precautions) indicating that the vaginal administration route of misoprostol 
should not be used.  Information about the possibility of infection occurring is 
included in the Consumer Medicine Information. Education to be offered to 
Medical Practitioners. 

Potential public health 
impact 

Yes, hence the need for educational resources to be available to practitioners and 
adequate information for women 
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Identified risk “Cardiac Disorders” 

MedDRA terms Adverse event reports of cardiovascular events are identified using a prespecified 
list of Standard MedDRA query: SOC Cardiac disorders 

Seriousness No cardiovascular event was reported during pivotal studies. 
Cardiovascular events reported with misoprostol use in a gynaecological 
indication, in literature studies and postmarketing experience, include myocardial 
infraction, myocardial ischemia, sudden death, stroke and transient ischemic 
accident. Most of these events have a favourable outcome, but event with sequel 
or fatal outcome has also been reported. If some occurred after a treatment 
including mifepristone and misoprostol, for most of them mifepristone 
administration was unknown 

Severity and nature of 
risk  

In a prospective study on 9 women evaluating cardio-vascular safety of 600 μg 
misoprostol administration via vaginal route, none of evaluated parameters 
(cardiac frequency, arterial pressure, cardiac index…) for 4 days after the take 
were significantly modified (Ramsey 2000). 
An investigation on cardiovascular effect of misoprostol was performed by the 
French National Agency in 2013. This evaluation based on international literature 
search, French and international post-marketing reports (from commercialisation 
to December 2012) concludes in the existence of coronary and cerebral adverse 
reaction with the use of misoprostol in medical termination of a pregnancy. 
Regarding mifepristone potential effect on cardiovascular system, non-clinical 
data, clinical data, post- marketing surveillance of adverse events and the drug’s 
action mechanism on the adrenocortical pathway do not associate the product with 
typical proarrhythmic events that could indicate a QT/QTc interval prolongation. 

Frequency  French National Agency estimated the incidence of cardiovascular events with the 
use of misoprostol at 2.7 cases [0.3 to 9.8] for 106 exposed women. 
In the Australian phase IV safety study, from cumulative data to 31st March 2016, 
incidence (%) of cardiovascular event by gestational ages is provided below: 

≤ 35 days 36-42 days 43-49 days 50-56 days 57-63 days Total 

0 0.1 0.1 0.3 0.2 0.1 
 

Background 
incidence/prevalence 

There are no specific studies that evaluate prevalence of cardiovascular risks of 
first trimester pregnant women. 

Risk group or risk 
factors  

Vascular risks factors such as tobacco use, hypertension and heredity as well as a 
sur-exposure to misoprostol. 

Potential mechanism Coronary manifestations observed during medical termination of pregnancy could 
be explained by the existence of vascular risks factors (tobacco use, hypertension, 
heredity) and a sur-exposition to misoprostol related to the high dose (double 
posology) and the vaginal administration, this way leading to a doubling of AUC. 

Preventability Information about the potential occurrence of the event in Product Information and 
Consumer Medicine Information.  

Potential public health 
impact 

 Yes, hence the need for educational resources to be available to practitioners and 
adequate information for women. 
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Table 5 Important Potential risks   

Important Potential Risk - Unintended pregnancy exposure to mifepristone / misoprostol and risk of 
incomplete abortion with severe bleeding 

Evidence source:  

In approximately 3% of the cases (EU Summary of Product Characteristics (SPC) for Mifegyne® and for 
Mifepristone Linepharma, section 4.4) abortion can occur with mifepristone alone (with no prostaglandin 
intake).  Follow-up is still required to ensure that complete abortion has occurred.   

In addition, as indicated in the EU SPC for Mifegyne® and for Mifepristone Linepharma (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  Due to the 
long half-life of mifepristone, the possibility exists of exposure of a subsequent pregnancy to mifepristone.  
To avoid potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be 
avoided during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as 
early as possible after mifepristone and misoprostol administration.  

  

Important Potential risk / Unintended pregnancy exposure (risk of malformations) 

Evidence source: In the EU SPC for both Mifegyne® and for Mifepristone Linepharma, it is stated in section 
4.6, it is stated that “in animals the abortifacient effect of mifepristone precludes the proper assessment of any 
teratogenic effect of the molecule” and that “with sub abortive doses, isolated cases of malformations 
observed in rabbits, but not in rats or mice were too few to be considered significant, or attributable to 
mifepristone”.  

In section 4.6 of the EU SPC for Mifegyne® and Mifepristone Linepharma, it is indicated that “in humans, the 
few reported cases of malformations do not allow a causality assessment for mifepristone alone or associated 
to prostaglandin.  Therefore, data is too limited to determine whether the molecule is a human teratogen.” 

The issue of the outcome of persisting pregnancy in case of failure of the method remains incompletely 
solved: although, up to date there does not seem to be clear-cut foetal malformations attributable to 
mifepristone or to prostaglandin analogues (19), such possibility cannot be definitively ruled out and women 
should be adequately counseled in such a situation.  

In addition, as indicated in Part II, Table 3 of this RMP, misoprostol, through its smooth muscle contracting 
activity, could have effects on the developing foetus and there are several reports in the literature on the 
occurrence of congenital defects in children born to mothers who had taken misoprostol to terminate 
pregnancy; this off-label use of misoprostol appears to have been a particular problem in Brazil, from where 
considerable evidence has accumulated on its possible teratogenic activity in humans (cited by Orioli et al, 
2000; Paumgarten et al, 1995).  Data would suggest a link between misoprostol and congenital malformations, 
based on a retrospective analysis of cases, and a prospective study based on Brazilian data suggested that 
misoprostol may increase the incidence of congenital anomalies, but that the magnitude of the increased risk is 
low (Schuler et al, 1999). 

As a consequence, the EU SPC for Mifegyne® and Mifepristone Linepharma proposes the following 
recommendations: 

- Women should be informed, that due to the risk of failure of the medical method of pregnancy termination 
and to the unknown risk to the foetus, follow-up is mandatory (see Section 4.4 special warnings and special 
precautions for use).  
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Important Potential risk / Unintended pregnancy exposure (risk of malformations) 

- Should a failure of the method be diagnosed at follow-up (viable ongoing pregnancy), and should the patient 
still agree, pregnancy termination should be completed by another method.  

- Should the patient wish to continue with her pregnancy, the available data is too limited to justify a 
systematic termination of an exposed pregnancy.  In that event, careful ultra-sonographic monitoring of the 
pregnancy should be carried out.” 

In addition, as indicated in the EU SPC for Mifegyne® and Mifepristone Linepharma (section 4.4) during 
clinical trials, pregnancies occurred between embryo expulsion and the resumption of menses.  To avoid 
potential exposure of a subsequent pregnancy to mifepristone, it is recommended that conception be avoided 
during the next menstrual cycle.  Reliable contraceptive precautions should therefore commence as early as 
possible after mifepristone / misoprostol administration. 

 

Important Potential risk / Induced Bronchial Asthma 

Evidence source:  

Data to evaluate the inadvertent risk of induced bronchial asthma after the administration of mifepristone and 
misoprostol are derived from analyses conducted of extensive review of literature published in English and in 
Chinese as well as non Linepharma France sponsored trials and reports from post-marketing setting. 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments.  This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid.  

In addition, bronchospasm may occur with some prostaglandins and prostaglandin analogues.  The possibility 
should be borne in mind in patients with a history of asthma.  

Severe asthma uncontrolled by treatment is labelled as a contraindication in the EU SPC for Mifegyne® and 
Mifepristone Linepharma, whatever the indication.   

Table 6 Potential interaction with CYP3A4 inhibitors or inducers 

Interacting substance/CYP3A4 inhibitors or inducers  

Evidence source: EU Mifegyne® SPC, literature review 

No interaction studies have been performed. On the basis of this drug's metabolism by CYP3A4, it is possible 
that ketoconazole, itraconazole, erythromycin, and grapefruit juice may inhibit its metabolism (increasing 
serum levels of mifepristone). Furthermore, rifampicin, dexamethasone, St. John's Wort and certain 
anticonvulsants (phenytoin, phenobarbitone, carbamazepine) may induce mifepristone metabolism (lowering 
serum levels of mifepristone).  

Based on in vitro inhibition information, co-administration of mifepristone may lead to an increase in serum 
levels of drugs that are CYP3A4 substrates.  Due to the slow elimination of mifepristone from the body, such 
interaction may be observed for a prolonged period after its administration.  Therefore, caution should be 
exercised when mifepristone is administered with drugs that are CYP3A4 substrates and have narrow 
therapeutic range, including some agents used during general anaesthesia.  

For misoprostol, limited studies on effects of misoprostol on hepatic drug metabolism in the rat did not show 
any effect on aminopyrine metabolism (single oral dose of 0.1 mg/kg of misoprostol) or, after 0.1 mg/kg twice 
daily for four days, cytochrome P450 content or the activities in liver microsomes of hexobarbital 
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Interacting substance/CYP3A4 inhibitors or inducers  

hydroxylase, aniline hydrolase or p-nitroanisole O-demethylase.  Based on this information, no drug 
interaction is expected after misoprostol administration. 

 

Table 7 Potential interaction with products interacting with the glucocorticoid receptor 

Interacting substance/ Products interacting with the glucocorticoid receptor  

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC’s, literature review 

Mifepristone binds to the glucocorticoid receptor. It may therefore interfere with the action of glucocorticoid 
treatments.  This might be relevant in case of severe asthma inadequately controlled by oral or inhaled 
glucocorticoid.  

 
SVII.3.2.  Presentation of the missing information 

Table 8 Presentation of the missing information  
 

Missing Information/ Inherited porphyria 

Evidence source: This is labelled as a contraindication in the EU SPC for Mifegyne® and Mifepristone 
Linepharma, whatever the indication.   

The reason for this contraindication is unclear. Literature search for “mifepristone and porphyria” yields only 
one abstract (15) indicating that in an in vitro model mifepristone and deferoxamine together produced 
significant accumulations of protoporphyrin.  The authors concluded that “RU-486 may pose a risk in patients 
with known acute porphyria and should be used with caution”. 

 

Missing Information / Theoretical interaction with NSAIDs 

Evidence source: This is a potential precaution in the EU SPC for Mifegyne® and Mifepristone Linepharma, 
whatever the indication.  

A decrease of the efficacy of the method can theoretically occur due to the antiprostaglandin properties of 
non-steroidal anti-inflammatory drugs (NSAIDs) including aspirin (acetyl salicylic acid).  Limited evidence 
suggests that co-administration of NSAIDs on the day of prostaglandin administration does not adversely 
influence the effects of mifepristone or the prostaglandin on cervical ripening or uterine contractility and does 
not reduce the clinical efficacy of medical termination of pregnancy.  The reason for this precaution is 
therefore unclear.(23,24) 

 

 

Missing Information / Potential interaction with products interacting with the progesterone receptor 

Evidence source: EU Mifegyne® and Mifepristone Linepharma SPC’s, literature review 

Mifepristone is a progesterone receptor antagonist.  Therefore, it may interfere with the action of progestin-
only contraceptives. 
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Missing Information / use in adolescents 

Evidence source: Literature review 

Mifepristone Linepharma 200 mg Tablet and GyMiso® are recommended for use in females of childbearing 
age.  There are limited data available in women below the age of 18 years. 

 
SVII.3.3. Presentation of the pharmacological class effect 

Mifepristone belongs to the progesterone receptor antagonist class.  
Mifepristone also displays anti-glucocorticoid activity.  Such activity, evidenced by an ACTH 
elevation, has not been observed at the dose of 200 mg per dose for several years (157 months for 
treatment of meningioma in patients with normal adrenal function).(18) Therefore, use of a single 
intake mifepristone is not expected to have anti-glucocorticoid activity. As indicated above, 
mifepristone may interfere with the action of glucocorticoid treatments.  This might be relevant in case 
of severe asthma inadequately controlled by oral glucocorticoid. 
 
For medical pregnancy termination, mifepristone treatment must be followed by the administration of 
the prostaglandin analogue, misoprostol (GyMiso®) which is the second component of MS-2 Step.  
Therefore, risks inherent with this class of product must also be taken in consideration. 
 

Pharmacological class effect / Risks related to the use of prostaglandin 

Evidence source:  

Termination of pregnancy with mifepristone necessitates the use of prostaglandin analogues, such as 
misoprostol, which has its own potential risks.  

This is taken into account in the EU Mifegyne® SPC: 

In section 4.3, the method should not been used in case of contraindication to a prostaglandin analogue.   

In section 4.4, it is acknowledged that rare serious cardiovascular accidents have been reported following the 
intra muscular administration of prostaglandin E2 analogue, sulprostone. For this reason women with risk 
factors for cardiovascular disease or established cardiovascular disease should be treated with caution.   

This is taken into account in the current Mifepristone Linepharma Australian Product Information: 

In Contraindications, the product should not be prescribed in case of a contraindication to the prostaglandin 
analogue. 

In Precautions, it is stated that rare serious cardiovascular accidents have been reported following 
administration of prostaglandins including misoprostol.  For this reason, women with risk factors for 
cardiovascular disease or established cardiovascular disease should be treated with caution. 
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PART II: MODULE SVIII – SUMMARY OF THE SAFETY CONCERNS 

Table 9 Summary- safety concerns 

Summary of safety concerns 

Important Identified Risks: Infection, toxic shock syndrome 

Method failure 

Cardiac disorders 

Important Potential Risks:  Inadvertent pregnancy exposure and risk of incomplete abortion 
with severe bleeding 

Inadvertent pregnancy exposure (risk of malformations) 

Potential interaction with CYP3A4 inhibitors or inducers 

Potential interaction with products interacting with the 
glucocorticoid receptor 

Induced bronchial asthma 

Effects in lactating women 

Effects in women with impaired liver function 

Effects in women with impaired renal function 

Effects in women with malnutrition 

Incorrect determination of gestational age 

Potential for missed ectopic pregnancy 

Potential for postnatal developmental delay 

Potential for off-label use beyond the first trimester 

Potential for loss to follow-up 

Potential safety risks in vulnerable groups including women in 
regional and remote areas of Australia, who may be particularly at 
risk of being lost to follow-up 

Missing Information: Inherited porphyria 

Theoretical interaction with NSAIDs 

Potential interaction with products interacting with the 
progesterone receptor 

Use in adolescents 

Pharmacological class effect Risks related to the use of prostaglandin 
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PART III: PHARMACOVIGILANCE PLAN (INCLUDING POST-AUTHORISATION 
SAFETY STUDIES) 

III.1 Routine pharmacovigilance activities 

Routine pharmacovigilance activities including adverse event reporting and signal detection is 
conducted.   

Periodic Safety Updates 

Periodic Safety Update Reports (PSURs) for Mifepristone Linepharma and GyMiso® will continue 
as the safety reporting method for MS-2 Step.  

As agreed at the time of approval of the individual products, PSURs was submitted six monthly for 
the first 12 months from registration and then annually after that, with a data lock of no more than 60 
days for Mifepristone Linepharma and GyMiso®, respectively.  Use of mifepristone beyond the first 
trimester (including off-label use) is given separate consideration in the PSURs.   

PSURs would be aligned with international reporting in accordance with the international birth date 
(IBD) defined in ICH E2C(R1), which for: 

- Mifepristone Linepharma is based on the EU-harmonised IBD of 31 May.   MS Health have 
completed the PSUR submission commitments.  

- The Mifepristone Linepharma product was launched in Australia on 4 February 2013.  

- GyMiso® is based on an EU-harmonised IBD of 31 May.  The GyMiso® product was 
launched in Australia on 1 August 2013. 

- MS 2 Step PSUR obligations have been met and no further submission are required. 

The safety update reports for both Mifepristone Linepharma and GyMiso® will include the ongoing 
post marketing collection of the data in Australia. 

III.2 Additional pharmacovigilance activities 

Not applicable 
 
III.3 Summary Table of Additional Pharmacovigilance Activities  

Table 10 On-going and planned additional pharmacovigilance activities 

Study Status  Summary of 
objectives 

Safety concerns 
addressed Milestones  Due dates 

Category 1 - Imposed mandatory additional pharmacovigilance activities which are conditions of the 
marketing authorisation  

Not Applicable 

Category 2 – Imposed mandatory additional pharmacovigilance activities which are Specific Obligations 
in the context of a conditional marketing authorisation or a marketing authorisation under exceptional 
circumstances  

Not Applicable 
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Study Status  Summary of 
objectives 

Safety concerns 
addressed Milestones  Due dates 

Category 3 - Required additional pharmacovigilance activities  

Not Applicable 

PART IV: PLANS FOR POST-AUTHORISATION EFFICACY STUDIES 

Not applicable. 

PART V: RISK MINIMIZATION MEASURES (INCLUDING EVALUATION OF THE 
EFFECTIVENESS OF RISK MINIMISATION ACTIVITIES) 

Risk Minimisation Plan 

V.1 Routine Risk Minimisation Measures 

Routine risk minimisation measures include the Product information and Consumer Medicine 
Information.  Details are outlined in Table 6 below.  

Table 11 Description of routine risk minimisation measures by safety concern 

Safety concern Routine risk minimisation activities 

Important identified risk: 

 

Infection, toxic shock 
syndrome 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Method failure 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Important identified risk: 

 

Cardiac disorders 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion with 
severe bleeding 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Potential interaction with 
CYP3A4 inhibitors or 
inducers 

 

Routine: 

Mentioned in the Product Information in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 

 

Important potential risk: 

 

Potential interaction with 
products interacting with 
the glucocorticoid 
receptor 

 

Routine: 

Mentioned in the Product Information in PHARMACOLOGY and 
PRECAUTIONS. 

Physician education. 

 

Important potential risk: 

 

Induced bronchial asthma  

 

Routine: 

Mentioned in the Product Information in CONTRAINDICATIONS and 
PRECAUTIONS 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Incorrect determination 
of gestational age 

 

 

Routine: 

Mentioned in the Product Information in CONTRAINDICATIONS 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Physician education. 

 

Important potential risk: 

 

Effects in lactating 
women 

 

Routine: 

Mentioned in the Product Information in Use during lactation. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information. 

 

Important potential risk: 

 

Effects in women with 
impaired liver function 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Effects in women with 
impaired renal function 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in INTERACTIONS WITH OTHER 
MEDICINES. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Effects in women with 
malnutrition 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE.  

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  
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Safety concern Routine risk minimisation activities 

Important potential risk: 

 

Potential for missed 
ectopic pregnancy 

 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE and in ADVERSE EFFECTS.  

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

Important potential risk: 

 

Potential for postnatal 
developmental delay 

 

Routine: 

Mentioned in the Product Information in Use in pregnancy 

 

Important potential risk: 

Potential for loss to 
follow up 

Routine: 

Mentioned in the Product Information in SPECIAL WARNINGS AND 
PRECAUTIONS FOR USE 

Missing information: 

 

Inherited porphyria 

Not mentioned in Product Information and the Consumer Medicine Information as 
there is limited evidence of this being a safety concern with administration of 
mifepristone.(22) 

 

Missing information: 

 

Potential interaction with 
products interacting with 
the progesterone receptor 

 

 

This potential risk has not been confirmed and no information is deemed 
necessary in the Product Information. 

 

Missing information:  

 

Theoretical interaction 
with non-steroidal anti-
inflammatory drugs 

This potential risk has not been confirmed and no information is deemed 
necessary in the Product Information. 

 

 

Missing information:  

 

Use in adolescents 

 

 

Product Information and Consumer Medicine Information mention that use is 
limited in this population. 

The Product Information mentions, there is no relevant use of MS-2 Step in the 
prepubertal paediatric population in the indication. Administration to adolescents 
less than 18 years of age should be undertaken with caution. 
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Safety concern Routine risk minimisation activities 

Pharmacological class 
effect: 

 

Risks related to the use of 
prostaglandin 

Routine: 

Mentioned in the Product Information in PRECAUTIONS and ADVERSE 
EFFECTS. 

Mentioned in the Mifepristone Consumer Medicine Information and the GyMiso® 
Consumer Medicine Information.  

 

 

V.2 Additional Risk Minimisation Measures  

There are six specific risk minimisation tools planned, as detailed below, in addition to the 
routine measures for the identified risks, potential risks, missing information and 
pharmacological class effects, outlined below. 

Black Box Warnings   

A black box warning is included in the MS-2 Step Product Information:  

It is very important that all patients receiving these medications are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone.  Read the SPECIAL WARNINGS AND PRECAUTIONS FOR USE carefully. 

A black box warning is included in the Mifepristone Linepharma Consumer Medicine Information: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

A black box warning is included in the GyMiso® Consumer Medicine Information: 

It is very important that all patients receiving this medication are followed up by a medical 
practitioner, preferably the prescriber, to ensure that the medication has been effective.  Even if no 
adverse events have occurred all patients must receive follow-up 14 to 21 days after taking 
mifepristone. 

Inclusion of Consumer Medicine Information  

The Consumer Medicine Information is included in every pack of Mifepristone Linepharma. 

The Consumer Medicine Information is also be included in every pack of GyMiso®. 

Inclusion of Instruction Insert in Composite Pack Carton    

An Instruction Insert is included in every pack of MS-2 Step, to clearly indicate the identity of the 
components, the order in which the component medicines should be taken, and the importance of a 
follow-up appointment 14-21 days following the administration of Mifepristone Linepharma to 
confirm successful termination of pregnancy.   

Informed Consent, Compliance with the Method and Follow-up 
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The Sponsor provides all prescribers with access to reprinted Information Sheet and Patient Consent 
Agreements Forms to ensure that information in relation to the medical method of pregnancy 
termination is available to assist the provision of informed consent by patients.  

Information Sheets and Patient Consent Forms also highlight symptoms patients will experience, 
along with symptoms requiring immediate follow up, and enable the prescriber to nominate the details 
of a 24-hour emergency facility for immediate follow-up if required, and details in relation to the 
patients scheduled follow up appointment 14-21 days after administration of the Mifepristone 
Linepharma tablet. 

The Information Sheet and Patient Consent Agreements Forms are provided without charge by MS 
Health, and can be downloaded from the secure health care professional website www.ms2step.com.au 
as pdf files, or can be requested by contacting MS Health directly as reprinted documents.  

The medical method of pregnancy termination and requirement for patient follow-up appointment is 
also documented in the MS-2 Step Product Information. 

Prescriber Training 

To support the education of Prescribers, the Sponsor provides access  to Prescriber training through 
the provision of a comprehensive Medical Education Program, and ensures, to the extent practical, 
that the medical method of termination using the Mifepristone Linepharma and GyMiso® products 
(i.e. the MS-2 Step Medical Method) is used in Australia responsibly and appropriately.   

The Medical Education Program is delivered online and is made freely available by the Sponsor to all 
prescribers.   

 
V.3 Summary of risk minimization measures 

Safety concern  Pharmacovigilance activities Risk minimisation measures  

Important identified risk: 

Infection, toxic shock 
syndrome 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Black box warning on follow-up in MS-2 Step 

Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Physician education. 

Method failure Routine: Routine: 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

-Routine pharmacovigilance 

- Special attention in PSURs 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Black box warning on follow-up in MS-2 Step 

Product Information, and in the Mifepristone 
Consumer Medicine Information and the 
GyMiso® Consumer Medicine Information. 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Physician education. 

Potential risk:  

Inadvertent pregnancy 
exposure and risk of 
incomplete abortion 
with severe bleeding 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Physician education. 

Inadvertent pregnancy 
exposure (risk of 
malformations) 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

 

Physician education. 

Potential risk:  
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Potential interaction 
with CYP3A4 
inhibitors or inducers 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
INTERACTIONS WITH OTHER MEDICINES. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education.  

Potential interaction 
with products 
interacting with the 
glucocorticoid 
receptor 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PHARMACOLOGY and PRECAUTIONS. 

Additional: 

Physician education.  

Induced bronchial 
asthma 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
CONTRAINDICATIONS and PRECAUTIONS 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education.  

Effect in lactating 
women 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in Use 
during lactation. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information. 

Additional: 

Physician education. 

Potential risk:  

Effect in women with 
impaired liver 
function 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE and in INTERACTIONS WITH 
OTHER MEDICINES. 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
impaired renal 
function 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Effect in women with 
malnutrition 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE.  

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Physician education. 

Potential risk:  

Missed ectopic 
pregnancy 

Routine: 

- Routine pharmacovigilance 

 

 

Routine: 

Mentioned in the Product Information in 
SPECIAL WARNINGS AND PRECAUTIONS 
FOR USE and in ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

Physician education. 

Postnatal 
development delay 

Routine: 

- Routine pharmacovigilance 

Routine: 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

- Special attention in PSURs Mentioned in the Product Information in Use in 
pregnancy 

 

Potential for off-label 
use beyond the first 
trimester 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Potential safety risks 
in vulnerable groups 
including women in 
rural and remote areas 
of Australia, 
particularly the risk of 
being lost to follow-
up 

Routine: 

- Routine pharmacovigilance 

 

Additional: 

Physician education. 

Missing information  

Inherited porphyria 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Not mentioned in Product Information and the 
Consumer Medicine Information as there is 
limited evidence of this being a safety concern 
with administration of mifepristone (6). 

 

Potential interaction 
with products 
interacting with the 
progesterone receptor 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 

 

 

Theoretical 
interaction with non-
steroidal anti-
inflammatory drugs 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

This potential risk has not been confirmed and 
no information is deemed necessary in the 
Product Information. 

 

Use in adolescents 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Product Information and Consumer Medicine 
Information mention that use is limited in this 
population. 

 

Pharmacological class effects 
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Safety concern  Pharmacovigilance activities Risk minimisation measures  

Risks related to the 
use of prostaglandin 

 

Routine: 

- Routine pharmacovigilance 

- Special attention in PSURs 

 

Routine: 

Mentioned in the Product Information in 
PRECAUTIONS and ADVERSE EFFECTS. 

Mentioned in the Mifepristone Consumer 
Medicine Information and the GyMiso® 
Consumer Medicine Information.  

Additional: 

Patient Information and Consent Agreement 
with emphasis on compliance and follow-up.  

 

Physician education. 

 

PART VI: SUMMARY OF THE RISK MANAGEMENT PLAN  

Not applicable. 

 

PART VII: ANNEXES 

Not applicable 
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From: LANGHAM, Robyn
To: ACM
Cc: TGA Committees Inbox; 
Subject: RE: ACM - seeking specialist advisors [SEC=OFFICIAL]
Date: Tuesday, 9 May 2023 2:17:00 PM

I should add that all suggested speakers are likely to have conflicts due to participation in clinical
trials – all manageable.
Robyn

From: ACM @health.gov.au> 
Sent: Tuesday, 9 May 2023 12:29 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Cc: @health.gov.au>; 

@health.gov.au>
Subject: ACM - seeking specialist advisors [SEC=OFFICIAL]
Good afternoon Robyn,
Grateful for your input on potential speakers for two items at ACM 39 on 1 and 2 June 2023
(face to face meeting in Canberra) please.

Mifepristone and misoprostol (MS-2 Step composite pack)
Seeking expertise in the use of this medicine
The proposed change is:
Section 4.2 of the current PI advises MS-2 Step can only be prescribed by doctors with the
appropriate qualifications and certified training. The Sponsor proposes to amend ‘medical
practitioner’ in the boxed warning and ‘doctors’ in Section 4.2 of the PI to ‘healthcare
practitioners’
Any suggestions would be very much appreciated.
Many thanks.
Kind regards,

ACM Secretariat and Prescription Medicine Expert Advice Service
Prescription Medicines Authorisation Branch

Phone: 
Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care
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PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.
This response is general information given to you without prejudice; it is not binding on the TGA and you should get your
own independent legal advice to ensure that all the legislative requirements are met.
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From: LANGHAM, Robyn
To: ACM
Cc: TGA Committees Inbox; 
Subject: RE: ACM - seeking specialist advisors [SEC=OFFICIAL]
Date: Tuesday, 9 May 2023 12:33:00 PM

Hi 

For MS2-Step, I would suggest – this is largely a GP prescribing issue, so
the ACM’s GP could also help. ( @monash.edu)
Let me know if you need more names,
Robyn

From: ACM @health.gov.au> 
Sent: Tuesday, 9 May 2023 12:29 PM
To: LANGHAM, Robyn <Robyn.LANGHAM@Health.gov.au>
Cc: TGA Committees Inbox <Committees@health.gov.au>; 

@health.gov.au>
Subject: ACM - seeking specialist advisors [SEC=OFFICIAL]
Good afternoon Robyn,
Grateful for your input on potential speakers for two items at ACM 39 on 1 and 2 June 2023
(face to face meeting in Canberra) please.

Mifepristone and misoprostol (MS-2 Step composite pack)
Seeking expertise in the use of this medicine
The proposed change is:
Section 4.2 of the current PI advises MS-2 Step can only be prescribed by doctors with the
appropriate qualifications and certified training. The Sponsor proposes to amend ‘medical
practitioner’ in the boxed warning and ‘doctors’ in Section 4.2 of the PI to ‘healthcare
practitioners’
Any suggestions would be very much appreciated.
Many thanks.
Kind regards,

ACM Secretariat and Prescription Medicine Expert Advice Service
Prescription Medicines Authorisation Branch

Phone: 
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Email: @health.gov.au 

Therapeutic Goods Administration
Department of Health and Aged Care
PO Box 100
Woden ACT 2606
www.tga.gov.au

Important: This transmission is intended only for the use of the addressee and may contain confidential or legally
privileged information. If you are not the intended recipient, you are notified that any use or dissemination of this
communication is strictly prohibited. If you receive this transmission in error please notify the author immediately and
delete all copies of this transmission.
This response is general information given to you without prejudice; it is not binding on the TGA and you should get your
own independent legal advice to ensure that all the legislative requirements are met.
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